
PARTS CATALOG

PN: RCPC2105

C211/C212/C216/C224

®

RICOH GROUP COMPANIES



P
A

R
T

S
C

A
T
A

L
O

G

C
2

1
1

/C
2

1
2

/C
2

1
6

/C
2

2
4

RICOH GROUP COMPANIES

®

®



C211
PARTS CATALOG





LOCATION OF UNIT

VT2130 3 Location and List



LOCATION OF UNIT

7. PAPERFEEDROLLERAND
PAPERSEPARATIONROLLER

10. 2ND FEEDROLLER

8. PAPERSEPARATIONROLLER

11. 2ND FEEDDRIVE

4

9. PAPERFEEDDRIVE

12. PRESS

Location and List



LOCATION OF UNIT

13. PAPERDELlVERYI

16. DRUMSECTIONI

14. PAPERDELlVERYII

77. DRUMSECTION II

15. DELlVERYTABLE

18. DRUM SECTIONIll

VI-21 30 5 Location and List



LOCATION OF UNIT

19, SCANNERSECTIONI

22. SCANNER

20. SCANNERSECTIONII

23. PLO’lTER/MASTERFEEDSECTIONI

21. SCANNERSECTION Ill

24. PLOITER/MASTERFEEDSECTION II

Location and List



LOCATION OF UNIT

25. PLOITER/MASTERFEEDSECTION111

28, ELECTRICALSECTION

26. MASTEREJECTSECTIONI 27. MASTEREJECTSECTIONII

.—
----- ,------

--22.
. ...> -.7/>

I ;:$3F‘ p\. /“

/’”
/’

‘-\ /,/

VT2130 7 Location and List



1. EXTERIOR (C211)

QQ101 6

Q1U6

8 Location and List



1. EXTERIOR (C211) Rev. 4/94

ndex
Part No. Description Q’ty Per

No. Assembly

1 C201 2417 Box Door Sheet 1

2 C203 2761 Master Eject Box Door 1

3 C201 2437 Master Eject Sheet 1

4 C203 2765 Master Eject Cover 1

5 C203 3075 Original Exit Tray 1

6 C201 3023 Right Bracket - Original Tray 1

7 C203 2752 Operation Panel Cover 1

8 C203 2431 Rear Bracket 1

9 C203 2430 Rear Cover Bracket 1

10 C203 2756 Rear Cover 1

11 C201 2462 Decal - Original Table 1

12 A024 1368 Left Cover Cap 1

13 ‘C211 2761 Decal - Drum Replacement - NA 1
13 C211 2771 Decal - Drum Replacement - Europe/Asia 1’

14’ C203 2744 Paper Feed Cover 1

15 C201 2431 Support Cover 1

16 C203 2731 Decal - Master Eject Open 1

17 C203 2742 Decal - Drum Operation 1

18 C211 2711 Front Cover - A4 1

18 C211 2702 Front Cover - LT 1

18 C211 2716 Front Cover - B4 1

19 C201 2466 Decal - Counter 1

20 C213 2406 Lower Hinge - Front Door 1

21 C213 2407 Hinge Bracket 2

22 C211 2705 Front Door - LG 1

22 C211 2712 Front Door - A41B4 1

23 C200 2434 Micro Switch Actuater 1

24 C213 2435 Magnet Plate 1

25 C216 2405 Upper Hinge - Front Door 1

26 50540536 Magnet Catch Ass’y ‘ 1

27 C201 2427 Key Counter Cover 1

28 C201 3020 Left Bracket - Original Tray 1

29 C203 2758 Rear Cover Cap 1

I I 1

VT2130

Index
Part No. Description Q’ty Per

No. Assembly

100 0964 4008Z Tapping Screw W/Washer - M4x8

101 08030017 Knob Screw - M4x6.5

102 0314 O080Z Philips Screw - 4x8

103 08011004 Screw - M4x4
104 0344 O080D Philips Truss Head Screw - M4x8

105 0434 O082Z Tapping Screw - M4x8

106 0965401 OZ Tapping Screw Wfl Flat Washer - M4x1 O

107 08025149 Tapping Screw - M4x9

108 0354 O050D Screw - M4x5

109 0434 0082W Tapping Screw - M4x8

110 0314 O060Z Philips Pan Head Screw - M4x6

111 0343 O060D Philips Truss Head Screw - M3x6
112 0965301 OZ Tapping Screw WIT Flat Washer - M3x1 O

113 0951 3006Z Philips Screw With Flat Washer - M3

114 032301 OOZ Philips Sunken Head Screw - M3x1O

9 Location and List



2. FRAME (C211)

VT2130 10 Location and List



2. FRAME(C211 )

Index Part No. Description Q’ty Per
No. Assembly

1 C203 3037 Slide Rail 1
2 C2032091 Front Shaft 1
3 C2032092 Roller- Front Shaft 2
4 C2013004 StopperStud 1
5 C2132117 RightGrip -paper Delivery 1
6 C2032085 RightFixingPlate 1
7 C2003006 Stopper 1
8 C2032120 RightGrip - PaperFeed 1
9 C2032094 HarnessCover 1

10 C2032096 Bottom StayNut 4
11 C2002005 Bottom Stay 2
12 C2032026 LeverBracket- PaperFeed- 110/120V 1
12 C2112026 LeverBracket- PaperFeed - 220/240V 1
13 C2032015 Bracket 1
14 C2032055 LeftGrip - PaperFeed 1
15 C2114523 Lock Pin- Drum 1
16 C2003716 CushionShaft 1
17 C203 2041 Left Fixing Plate 1
18 C2032052 LeftGrip - Paper Delivery 1
19 C200 3956 MiddleLeverSpring 1
20 C2003953 MiddleLever 1
21 54032075 SteppedScrew 3
22 50540536 MagnetCatchAss’y 1
23 C2003957 LowerLeverSpring 1
24 C2003954 Lower Lever 1
25 C203 3509 Upper Lever 1
26 C2132048 LeftSide Plate 1
27 C2034505 DrumStopperAss’y 1
28 C2004528 PlateSpring- DrumRail 1
29 C2112023 LeftBracket-Operation Panel 1
30 C2032093 Shaft 1
32 C2134502 DrumRailStay 1
33 C2012404 OperationPanelBracket 1
34 C2034073 RecievingShaft 2
35 C2002232 DriveShaft 2

ndex PartNo. Description Q’ty Per
No. Assembly

36 C2132030 MagnetClutch Bracket . 1
37 C2038074 HarnessStay 1
38 55014719 RubberRing- Stopper 1
39 C2014604 DrumRailRoller 1
40 C2034506 StopperBase 1
41 C2014532 DrumStopperRoller 1
42 C2014531 DrumStopperPawl 1
43 C2014533 DrumStopperSpring 1
44 C2032020 RightBracket-Operation Panel 1
45 C2034511 SpringPlateSupporter 1
46 C2034512 GroundingSpring Plate 1
47 A0301339 PlateNut - KeyCounter 1
48 C211 4520 LeftHook Pin - Drum 1

100 031400802 Philips Screw - 4x8
101 07130050B HexagonNut - M5
102 0434Olooz PanHeadSelf-tappingScrew- M4x1O
103 07050040B Bushing- 4x5
104 03150120Z PhilipsScrew - 5x12
105 08011004 Screw- M4x4
106 09515030Z PhilipsScrewWithFlat Washer- M5
107 08056009 RubberFoot
108 08073083 Washer
109 0314Oo60z PhilipsPanHead Screw- M4x6
110 11060554 LockingSupport
111 0434O080Z TappingScrew - M4x8
112 09513006Z PhilipsScrewWith FlatWasher- M3
113 08056009 RubberFoot
114 0720O050Z RetainingRing- M5
115 06220250E SpringPinM2x250
116 0708O050Z FlatWasher- M5
117 08011135 PhilipsPanHeadScrew- M3x3

VT2130 11 Location and List



3. DRIVE SECTION 1(C211)

VT2130 12 Location and List



3. DRIVE SECTION I (C211) Rev. 9/92

ndex Part No. Description Q’ty Per
No. Assembly

1 C213 2218 Stud & Gear - 30T 1 I

2 C201 4561 Drum Clamper Roller 2
3 C200 4551 Slide Guide 2
4 C200 4554 Connector Plate 2
5 C200 4561 Clamper Spring 2
6 C200 8437 Master Eject Solenoid 2
7 C203 2080 Solenoid Bracket 1
8 C20081 16 Ink Detecting Board 1
9 C203 2318 Reinforcement Plate 1

10 C203 8091 Drum Harness 1
11 C201 2211 Stud 2
12 C203 2304 Support Side Plate 1
13 C200 4516 Slide Guide - Drive Shaft 1
14 C200 2308 Image Shifting Arm - Small 1
15 C200 2311 Image Shifting Link 2
16 C201 2217 Gear - 50T 1
17 C200 4553 Slide Shaft 2
18 C201 8061 Motor - DC25.8W 1
19 C200 2248 Fixing Plate 1
20 C203 2315 Tension Shaft 1
21 C203 2317 Pullet - 26T 1
22 C203 2316 Timing Belt 1
23 C203 2303 Snap Bushing 1
24 C200 2340 Washer 1
25 C200 2339 Blake Spring 1
26 c200 2338 Gear - 20T 1
27 C200 8450 Encorder 3
28 C200 2321 Bracket - Image Shifting Unit 1
29 C201 2221 Gear - 40T 1
30 C201 2222 Coupled Gear - 20T & 60T 1
31 c200 2331 Gear - 20T 2
32 C200 2332 Gear - 16T 1
33 (22012226 Gear - 22T 2
34 C200 2302 Image Shifting Arm - Large 1
35 C200 2266 Bearing Supporter 2

ndex Part No. Description Q’ty Per
No. Assembly

36 C213 2330 Drum Drive Gear / Pulley Ass’y 1

100 0713 O050B Hexagon Nut - M5
101 0314 0080Z Philips Screw - 4x8
102 0622 0060E Spring Pin - 2x6mm
103 0623 0120E Spring Pin - 3x12mm
104 0951 3005Z Philips Pan Head Screw - M3 x 5
105 0951 3006Z Philips Screw With Flat Washer - M3
106 0314 Olooz Philips Screw - 4x1O
107 08053104 Ball Bearing - 8x22x7mm
108 0960 4008Z Flange Head Screw -4 x 8
109 0720 0080Z Retaining Ring - M8
110 08077013 Spacer -10.2 x14x 0.2 mm
111 08044046 Spring Pin - 4x16
112 0594 0080E Bolt - M4x8
113 08044048 Spring Pin - 4x20
114 0725 O1OOZ Retaining Ring - M1O
115 08053134 Ball Bearing - 10x26x8mm
116 0720 0120Z Retaining Ring - Ml 2
117 07403012 Ball Bearing - 12x28x8
118 0707 6040B Bushing - 6x4mm
119 08072071 Washer - 3.lx7x0.2mm
120 0573 0050E Hexagon Headless Set Screw - M3x5
121 0313 0040Z Philips Pan Head Screw - M3x4
122 0707 6080B Bushing - 6x8mm
123 0707 6120B Bushing - 6x12mm
124 0720 0040Z Retaining Ring - M4
125 0720 0050E Retaining Ring - M5
126 0951 5008Z Philips Screw With Flat Washer - M5x8
127 08011135 Philips Pan Head Screw - M3x3

VT2130 13 Location and List



4. DRIVE SECTION II (C211)

/’

dIll

w

VT2130 14 Location and List



4. DRIVE SECTION II (C211)

Index
Part No. Description Q’ty Per

No. Assembly

1 C203 8451 MainMotor - DC80W 2
2 C2002221 Collar- PressureCamShaft 1
3 C2002225 PressureCamShaft 1
4 C2002224 PlateNut - PrintPressureCam 1
5 C2115595 Print PressureCam- A4 1
5 C2135560 Printl PressureCam- LG/B4 1
6 C2032312 Pulley 1
7 C2038453 CommutationBrush 2
8 C2012210 GearSupport Plate- Rear 1
9 C2002226 Gear- 90T 1

10 C2012212 GearSupport Plate- Front 1
11 C2002267 Spacer 2
12 C2002217 Collar 1
13 C2032326 Gear- 90Z 1
14 C2032327 Pulley Flange 1
15 C2032311 GearFlange 1
16 C2032215 Gear- 18T 1
17 C2006053 Gear- 40T 1
18 C2032216 Driien Shaft 1
19 C2032309 PulseDisk 1
20 C2002205 Bracket- DrumRotationSensor 1
21 C201 2207 Gear - 18T 1
22 C2012209 BushingStopper 1
23 C2032306 SupportSide Plate- Aid 1
24 C2032318 ReinforcementPlate 1
25 C2002210 DriveShaftAss’y 1

Index Part No. Description
Q’ty Per

No. Assembly

100 0960 4008Z Flange Head Screw -4 x 8
101 07130050B Hexagon Nut - M5
102 0574 0040E Hexagon Headless Set Screw - M4x4
103 0720 0080Z Retaining Ring - NW
104 08077013 Spacer -10.2 x14x 0.2 mm
105 08046092 HexagonalSetScrew
106 07000050Z FlatWasher- M5
107 05950120E SocketScrew- M5xl2
108 03140060Z PhilipsPan HeadScrew- M4x6
109 07120060Z HexagonNut - M6
110 0623 0200E SpringPin - 3x20mm
111 07413908S Bearing
112 08044046 SpringPin - 4x16
113 03150060Z PhilipsScrew- 5x6
114 06230140E SpringPin - 3x14mm
115 07413807S Bearing
116 09515008Z PhilipsScrewWithFlatWasher- M5x8
117 05740050E HexagonHeadlessSetScrew- M4x5
118 14030539 Photointerruptor- EE-SX450-PI
119 03140080Z PhilipsScrew- 4x8
120 03140120Z PhilipsScrew- 4x12
121 09604008Z FlangeHeadScrew-4 x 8

VT2130 15 Location and List



5. PAPER TABLE(C211 )

VT2130 16 Location and List



5. PAPER TABLE (C211)

ndex
Part No. Description Q’ty Per

No. Assembly

1 55061536 Screw - M4x6 2
2 50700923 Spring Washer - Rotating Table 2
3 C200 5285 Side Pad 2
4 C200 5287 Rubber Plate - Paper Feed 2
5 C2015015 Seal- M1O 2
6 55061535 Right Side Pad 2
7 C200 5279 Left Side Plate - Paper Feed 1
8 C200 5274 Right Side Plate - Paper Feed 1

9 52145235 Paper Feed Sensor 1
10 C203 5087 Rubber Plate - Feed Table 1
11 C203 5078 Paper Feed Table 1
12 C203 2453 Decal - Paper Feed Table 1
13 C203 5121 Bushing - 8x12x9mm 4
14 56001107 Snap Retainer -12 2
15 C200 5038 Screw Collar 2
16 C2035114 Bushing - 3x6x3mm 1
17 C2035116 Washer - 6x13x12mm 1
18 C203 5113 Bushing - 6x9x3mm 1
19 C20351 09 Knob Screw 1
20 C203 5131 Gear Cover 4
21 C200 5335 Side Plate Slider 2
22 C200 5030 Paper Feed Rack 2
23 C203 5142 Rack Shaft 4
24 56062310 Roller 4
25 C203 5126 Right Rack 1
26 C200 5042 Rear Shaft - Paper Feed 1
27 C203 5122 Front Shaft - Paper Feed 1
28 C201 5040 Actuator - Table Lower Limit Switch 1

29 55057197 Spring - Hinge - Inking 2
30 53091023 Pinion Paper Feed Table 1

31 C203 5105 Supporter 1

32 C203 5120 Position Indicater 1

33 C201 2443 Feed Stand Cover Sheet 1

34 C203 2422 Feed Stand Cover 1

35 C201 5125 Shoulder Screw - M4 1

VT2130

ndex Part No. Description
Q’ty Per

No. Assembly

36 C203 5119 Arm - Paper Feed Table 1

37 C200 5025 Paper Feed Plate Shield 1

38 C211 5103 Paper Feed Bottom Plate - LT 1

38 C211 5104 Paper Feed Bottom Plate - A4 1

39 C203 2716 Decal - Paper Size - LT 1
39 C204 2718 Decal - Paper Size - A4 1
40 C203 5128 Left Rack 1
41 C203 8365 Grounding Wke 1

42 C203 5148 Fixing Plate 1

100 0701 0080Z Flat Washer - M8
101 0323 O1OOZ Philips Sunken Head Screw - M3x1O
102 0313 Olooz Philips Pan Head Screw - M3x1O
103 0951 401OZ Philips Screw With Flat Washer M4 x
104 0720 0040Z Retaining Ring - M4
105 0720 0060Z Retaining Ring - M6
106 0951 4008Z Philips Screw Wtih Flat Washer M4 x
107 0710 0030Z Hex Nut 3
108 0700 0040Z Flat Washer - M4
109 0951 3006Z Philips Screw Wtih Flat Washer- M3
110 0965301 Ow Tapping Screw Wtih Flat Washer - M3x1O
111 14030539 Photointerruptor - EE-SX450-PI
112 0314 0120Z Philips Screw - 4x12
113 0314 0080Z Philips Screw - 4x8

17 Location and List



6. PAPER TABLE DRIVE (C211)

\ v----l---
.-

-..

~ 1c.

..
C.P

VT2130 18 Location and List



6. PAPER TABLE DRIVE(C211)

ndex Q’ty Per
No. Part No. Description Assembly

1 50530419 Bushing - 10mm 2

2 C201 5051 Pinion - 24T 2

3 C201 5161 Bracket - Paper Table Safety Switch 1

4 C203 5133 Paper Feed Table Shaft 1

5 C201 5046 Front Gear Support 1

6 C200 5096 Worm Wheel Gear - 18T 1

7 C201 5045 Rear Gear Support 1

8 C20351 40 Motor Bracket 1

9 C203 5138 Worm Gear 1

10 C203 8130 Motor - AC22W 1

11 55066314 Myiar - Master Feed Table 1

12 C20351 52 Safety Switch Shaft 1

13 C20351 58 Safety Switch Plate 1

14 55064608 Bushing - Paper Hold/Down Roller - 1

15 C20351 53 Safety Switch Actuator 1

16 56073906 Safety Switch Spring 1

ldex Part No. Description
Q’ty Per

No. Assembly

100 0951 4005Z Philips Screw Wifh Flat Washer - M4x5
101 0313 O060Z Philips Pan Head Screw - M3x6
102 0720 O080Z Retaining Ring - M8
103 0624 0160E Spring Pin - 4x16mm
104 0313 O140Z Philips Pan Head Screw - M3x14
105 0574 O060E Hexagon Headless Set Screw - M4x6
106 0314 O080Z Philips Screw - 4x8
107 08053208 Ball Bearing - 6x1Ox3mm

108 08074076 Washer - 8.2x6.1x0.3mm

109 0574 O040E Hexagon Headless Set Screw - M4x4
110 0315 0120Z Philips Screw - 5x12
111 0951 3006Z Philips Screw WRh Flat Washer- M3
112 0720 O050Z Retaining Ring - M5
113 12041494 Micro Switch

VT2130 19 Location and List



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER (C211)

27

\

107

‘\

r

116

115

[
. . L...-.....-. -..-. -.>. -...- ....-.

..
‘0o

/--’”
/-”

‘L-=”

<

%’-’’”

VT2130 20 Location and List



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLOR (C211) Rev. 5/92

ndex Part No. Description Q’ty Per
No. Assembly

1 C203 5020 Spring - Feed Roller Pressure 1
2 C203 5025 Spring Link 1
3 C209 5035 Feed Roller Arm 1
4 C20351 13 Bushing - 6x9x3mm 1
5 C203 5057 Feed Roller Holder 1
6 C203 5046 Bushing - 14x20x9mm 1

7 C203 5049 Front Bushing Stud 1
8 C203 5050 Rear Bushing Stud 1
9 C203 5220 Gear - 18T 1

10 C201 5073 Arm Balancer - Feed Roller 1
11 C203 5061 Collar - Reverse Roller Release 1
12 56001081 Right Bushing - Paper Feed Roller 1
13 C203 5027 Adjusting Plate 1
14 C203 5055 Actuator - Paper Feed Table 1
15 56062066 Paper Feed Guide Disc 2

16 56001086 Spacer -10.2 x 20 2

17 55064169 Rubber Roller - Paper Feed 4
18 55076010 Separator Roller Ass’y 1
19 55076035 Timing Belt - 162XL 1
20 55076032 Timing Belt Pulley - 30T 2
21 C200 5130 Upper Shaft - Separation Pressure 1
22 C203 5135 Bushing - 10mm 1
23 C203 5043 Pick-up Roller Shaft 1
24 55076038 Torque Limitter - Paper Feed Roller 1
25 55076015 Paper Feed Roller 1
26 56001107 Snap Retainer -12 1
27 C203 5045 Bushing - 18x24x28mm 1
28 C203 5205 Belt Tensioner Ass’y 1
29 C203 5200 Tension Roller 1
30 C203 5201 Tension Arm 1
31 C203 5208 Tension Bracket 1
32 C203 5215 Tension Spring 1
33 C203 5225 Spacer - 8x11x1 1
34 C203 5051 Arm Stopper 1

ndex Part No. Description Q’ty Per
No. Assembly

100 0720 O040Z Retaining Ring - M4
101 0951 3005Z Philips Pan Head Screw - M3 x 5
102 0594 0080E Bolt - Iv14x8
103 0701 0040Z Flat Washer - M4
104 0713 0040B Hexagon Nut - M4
105 0720 O050Z Retaining Ring - M5
106 0574 O040E Hexagon Headless Set Screw - M4x4
107 0314 O080Z Philips Screw - 4x8
108 0720 0030Z Retaining Ring - M3
109 0594 O080Z Bolt - M4x8
110 0951 3006Z Philips Screw With Flat Washer - M3
111 08044055 Pin
112 08053263 Bearing -6 x 10x 6mm
113 0554 o040E Allen Screw - M4x4
114 0574 O080E Hexagon Headless Set Screw - M4x8
115 14030539 Photointerruptor - EE-SX450-PI
116 03140120Z Philips Screw - 4x12
117 0720 O060Z Retaining Ring - M6

VT2130 21 Location and List



8. PAPER SEPARATION ROLLER (C211) Rev. 5/94

(3111

‘/’’--’

VT2130 22 Location and List



8. PAPER SEPARATION ROLLER (C211) Rev.5/94

ndex Part No. Description Q’ty Per
No. Assembly

1 C201 5075 Guide Plate Bracket 2
2 C203 2708 Lever Bracket 1
3 C201 2425 Adjusting Lever 1
4 C209 5220 Spacer - 4x20x6 2
5 55018180 Flat Spring-Feed Roller Pressure 1
6 C2035007 PaperFeed Lever 1
7 55064235 Plate Nut-Paper Pressure 1
8 C2035013 Lever Supporter 1
9 55018195 Steel Ball 3/16, 1

10 C2032026 Lever Bracket-Paper Feed 1
11 C2035017 Spring Stud 1
12 C2035020 Spring - Feed Roller Pressure 1
13 C2015090 Separation Roller Pressure Stud 1
14 C2035062 Left Arm-Separation 1
15 55076018 Lower SeparatorRoller 1
16 C2015080 Separation Roller Pressure Spring 2
17 C2035066 Right Arm-Separation 1
18 C2032728 Decal -Paper Separator 2
19 C2015086 Spring Plate - Right 1
20 C2015084 Right Bracket-Separation Pressure 1
21 C2015089 Washer-M6 2
22 C2015088 Separation Pressure Lever 2
23 54032075 Shoulder Screw 2
24 C2015083 Left Bracket-Separation Pressure 1
25 C2015082 Spring Plate-Left 1
26 55076060 Guide Screw - Front Plate 1
27 C2OO51O6 PaperFeed Pressure Spring 1
28 55076058 Spring Hook-Separator Pressure 1
29 55076055 Front Guide Plate 1
30 C2035086 Guide Plate 1
31 C2015077 Lower Separation Roller Ass’y 1

Index
Part No. Description Q’ty Per

No. Assembly

100 03140080Z PhilipsScrew-4x8
101 08011004 Screw-M4x4
102 O323O1OOZ PhilipsSunkenHead Screw-M3x10
103 09513006Z Philips Screw With Flat Washer - M3
104 07130040B HexagonNut-M4
105 07200040Z Retaining Ring - M4
106 09514008Z Philips ScrewWith Flat WasherM4x
107 05740040E Hexagon Headless Set Screw-M4x4
108 09513005Z Philips PanHeadScrew -M3x5
109 08011135 Philips PanHead Screw -M3x3
110 04330080Z TappingScrew-M3x8
111, O3I4O1OOZ Philips Screw -M4xl O

VT2130 23 Locationand List



9. PAPER FEED DRIVE (C211)

@@@@

VT2130 24 Location and List



9. PAPER FEED DRIVE(C211)

“~y Paft No. Description Q’ty Per
Assembly

1 55015929 Spacer -5.2 mmx16mmxl 1

2 C203 5194 ShoulderScrew- M4 1
3 C2005207 SectorgearStud 1
4 C2005190 PaperFeedSectorCam 1
5 C2035175 SectorGear 1
6 56001086 Spacer-10.2 x 20 1
7 C2005222 SectorSpring 1
8 C2005205 PaperFeedSpring 1
9 C2035180 SectorGearStoper 1

10 C2012228 FeedCamShaft 1
11 C213511O PaperFeedCam 1
12 C2005238 SectorStopper - FeedRoller 1
13 C200 5235 Paper Feed Solenoid Spring 1
14 C2008432 PaperFeedSolenoid 1
15 C2005226 Link - PaperFeedSolenoid 1
16 C2005225 Bracket- PaperFeedSolenoid 1
17 C2032073 StopperStud - Peper Feed 1

18 C2015101 Link 1

n(~ Part No. Description
Q’ty Per
Assembly

100 0725 0220Z Retaining Ring - M22
101 07403007 BallBearing - 7x19x6mm
102 08075004 Washer
103 0713 O040B Hexagon Nut - M4
104 08077018 Washer - M1O
105 0720O060Z RetainingRing- M6
106 07200080Z RetainingRing- M8
107 0701O040Z FlatWasher- M4
108 08077013 Spacer-10.2 x 14x0.2 mm
109 0624 0160E Spring Pin - 4x16mm
110 08044048 Spring Pin - 4x20
111 08077055 Holder - Main Shaft
112 0741 3607s Bearing
113 0720 O040Z Retaining Ring - M4
114 062301 OOE Spring Pin - 3xl Omm
115 09514006Z PhilipsScrewWtih FiatWasher- M4
116 0313O040Z PhilipsPanHeadScrew- M3x4
117 0713o050B HexagonNut - M5
118 0712O060Z HexagonNut - M6
119 0594O060E SocketScrew- 4x6

VT2130 25 Location and List



10. 2ND FEED ROLLER (C211)

11+----”--
I

VT2130 26 Location and List



10. 2ND FEED ROLLER (C211) Rev. 11/91

ndex
Part No. Description Q’ty Per

No. Assembly

1 C20051 50 Bushing - 7x1 8x9mm 2

2 C200 5137 Left Bracket - Guide Plate 1

3 55056528 Spring - Press Roller 2

4 C20051 54 Left Spring Arm 1

5 C201 5125 Shoulder Screw - M4 4

6 C20051 48 Upper Feed Second Roller 1

7 C200 5340 Upper Feed Roller 1

8 C20051 55 Right Spring Arm 1

9 C201 5138 Upper Second Feed Roller Ass’y 1

10 C201 5134 Bearing Holder 2

11 C20051 53 Bushing Supporter 2

12 c207 5231 Gear - 14T 1

13 c209 5515 Paper Detecting Arm 1

14 56001080 Bush - Paper Feed Roller - Left 1

15 C201 5505 Height Sensor Bracket 1

16 C200 5504 Paper Detecting Pin 2

17 C200 5503 Paper Detecting Shaft 1

18 C203 5230 Lower Second Feed Roller 1

19 56062213 Lower Second Feed Roller Brake 1

20 55018328 Spring - Feed Roller Brake 1

21 C201 5124 Lower Gide Plate 1

22 C200 5138 Right Bracket - Guide Plate 1

23 C200 5135 Guide Plate Spacer 2

24 C213 2034 Counter Sensor Shaft 1

25 C201 5123 Upper Guide Plate 1

26 C201 5139 Upper Shaft - Feed Roller 1

27 c213 5500 Antistatic Brush 1

ndex
Part No. Description

Q’ty Per
No. Assembly

100 0720 0060Z Retaining Ring - M6

101 0314 O080Z Philips Screw - 4x8

102 07403010 Ball Bearing - 10x26x8mm

103 0720 O050Z Retaining Ring - M5

104 0314 0200Z Philips Screw - 4x20

105

106

107 0313 0050Z Philips Screw - 3x5

108 11050010 Nylon Clip - 6N

109 0951 4006Z Philips Screw With Flat Washer - M4

110 08050084 Retaining Ring

111 14030539 Photointerruptor - EE-SX450-PI

112 O314O1OOZ Philips Screw - 4x1O

113 0951 401OZ Philips Screw With Flat Washer M4 x
114 0573 O050E Hexagon HeadlesssetScrew - M3x5 1

VT2130 27 Location and List



11. 2ND FEED DRIVE (C211)

w

VT2130 28 Location and List



11. 2ND FEED DRIVE (C211)

ndex
No. PartNo. Description Q’ty Per

Assembly

1 C213511O PaperFeedCam 1
2 C2012228 FeedCamShaft 1
3 C2135120 SecondFeedRollerCam 1
4 C2012229 Gear- 50T 1
5 C2005239 FeedSector Stopper 1
6 C2015101 Link 1
7 C203 2075 Feed Gear Stopper Shaft 1
8 (2200 5222 Sector Spring 1

9 C203 5191 Sector Gear Stopper 1
10 C203 5184 Sector Gear 1
11 C200 5223 Lti Cam 1
12 C2032072 Feed Camshaft 1
13 C2015142 Lift Arm-Feed Roller 1
14 C2015145 LtiArmSpring 1

Index Part No. Description
Q’ty Per

No. Assembly

100 07120060Z HexagonNut-M6
101 07413807s Bearing
102 07200080Z RetainingRing-M8
103 08077055 Holder- MainShaft
104 08044048 SpringPin- 4x20
105 0624016(IE SpringPin- 4x16mm
106 058501 Ooz Bolt - M5x1O
107 0701 O050Z Flat Washer - M5
108 0720 O040Z Retaining Ring - M4
109 0713 0050B Hexagon Nut - M5
110 08077018 Washer - M1O
111 0594 O060E Socket Screw - 4x6
112 0701 0040Z Flat Washer - M4
113 0951 501OZ Philips Screw WIT Flat Washer - M5x1O
114 07403808 Bearing - 8x16x5mm
115 07130040B Hexagon Nut - M4
116 08046090 Hexagon Bolt - M4

VT2130 29 Location and List



12. PRESS ROLLER (C211) Rev. 5/92

“ -J=. J
I 12

124
t 10

a

~=’ ,\

q
110

12

VT2130 30 Location and List



12. PRESS ROLLER (C211) Rev. 5/92

Index Part No. Description Q’ty Per
No. Assembly

1 C200 5566 Pressure On/Off “Lever 1
2 C200 5526 Print Pressure Bushing 2 I
3 C200 5565 Print Pressure Stopper 1
4 55017559 Spring - Master Feed 1
5 C200 8432 Paper Feed Solenoid 1
6 C200 6002 Adjusting Arm 1
7 C200 5553 Right Arm - Print Pressure 1
8 C203 5505 Print Pressure Shaft 1
9 C203 5507 Shielding Plate 1

10 C200 5552 Left Arm - Print Pressure 1
11 50530223 Bushing - 8mm 1
12 C213 2034 Counter Sensor Shaft 1
13 C211 5553 Press Roller Ass’y - LG/A4 1
13 C203 5509 Press Roller Ass’y - B4 1
14 C200 6008 Exit Pawl 1
15 C203 6003 Pawl Shaft 1
16 C200 6004 Exit Pawl Lever 1
17 C200 2225 Pressure Cam Shaft 1
18 C200 2224 Plate Nut - Print Pressure Cam 1
19 C213 5560 Print Pressure Cam - LG/B4 1
19 C211 5595 Print Pressure Cam-A4 1
20 C200 5541 Print Pressure Arm 1
21 C209 5543 Pressure Roller Spring Link 1
22 56073261 Print Pressure Spring 1
23 56072814 Roller Spring 1
24 C201 5550 Printing Pressure Stay 1
25 C203 6004 Pawl Cam 1
26 C200 5557 Rear Guide Plate 2
27 C211 5554 Press Roller - LG/A4 1
27 C201 5555 Press Roller - B4 1
28 C209 5521 Joint Shaft 1
29 07200030 Retaining Ring - M3 1

ndex
No. Part No. Description Q’ty Per

Assembly

100 07403206 Ball Bearing
101 062301 OOE Spring Pin - 3x10mm
102 0700 0060G Flat Washer - M6
103 0594 O060E Socket Screw - 4x6
104 0584 0121Z Hexagon Bolt - M4x12
105 0710 O040Z Hex Nut 4
106 08044060 Spring Pin - 4x22mm
107 0951 4008Z Philips Screw With Flat Washer M4 x
108 0720 O060Z Retaining Ring - M6
109 0720 0120Z Retaining Ring - Ml 2
110 0314 O080Z Philips Screw - 4x8
111 0713 O050B Hexagon Nut - M5
112 0314 Olooz Philips Screw - 4x1O
113 0720 OIOOZ Retaining Ring - Ml O
114 08046092 Hexagonal Set Screw
115 0593 0080E Bolt M3x8
116 0720 O040Z Retaining Ring - M4
117 07403007 Ball Bearing - 7x19x6mm
118 0433 O080Z Tapping Screw - M3x8
120 0701 0030Z Flat Washer - M3
121 0701 O040Z Flat Washer - M4
122 0586 0451Z Hexagon Bolt - M6x45
123 03130060Z Philips Pan Head Screw - M3x6
124 14030539 Photo interrupter - EE - SX450 - P1

VT2130 - 31 Location and List



13. PAPER DELlVERY I (C211)

..
......

\

VT2130 32 Location and List



13. PAPER DELlVERY I (C211)

ndex Part No. Description Q’ty Per
No. Assembly

* C2071027 PaperDeliveryUnit 1
1 C207 6005 Vacuum Plate 1
2 14030456 PhotoSensor 2

3 C207 8055 2nd PaperExitSensor Harness 1

4 C207 6017 Vacuum Duct 1

5 C207 6001 Vacuum Plate Base 1

6 C207 6009 Drive Roller - TransportBelt 1
7 C2076011 Transport Belt 4
8 C2078410 BlowerMotor - AC 14/13W 1
9 C2036065 PulleyFlange 1

10 C2016080 Pulley- 16T 1
11 C2076019 Idler Roller Shaft 1

12 C2076008 Idler Roller- TransportBelt 4
13 C2078053 1stPaperExitSensor Harness 1

ndex Part No. Description
Q’ty Per

No. Assembly

100 04340060Z TappingScrew- M4x6
101 09604008Z FlangeHead Screw-4 x 8
102 08053452 BallBearing- 10x22x6mm
103 07200080Z RetainingRing- M8
104 0594O080E Bolt - M4x8
105 06230160E SpringPin - 3x16mm
106 0554O040E AlienScrew- M4x4
107 0594O080E Bolt - M4x8

V-I-2130 33 Location and List



14. PAPER DELlVERY II (C211 )

//

u---

(3m. @\ II

Q---A... I ‘

b15

+L--”-’
.n

w

m102

F 102

11

VT2130 34 Location and List



14. PAPER DELlVERY II (C211) Rev. 5/92

ndex
Part No. Description Q’ty Per

No. Assembly

1 C200 6058 Gear - 28T 1
‘2 50700719 Bearing - Shaft - Drive - Fitting - 1
3 C203 6064 Idol Shaft 1
4 C200 6060 Timing Belt - 170XLI 1
5 C200 6059 Pulley - 25T 1
6 C203 6060 Vacuum Drive Bracket 1
7 C203 6070 Left Bracket 1
8 C203 6076 Slider Roller 2
9 C200 6135 Antistatic Brush 1

10 C203 6085 2nd Antistatic Brush 1
11 C203 6077 Leaf Spring 1
12 C203 6085 2nd Antistatic Brush 1
13 C203 6073 Right Bracket 1
14 C207 6081 Paper Delivery Plate 1
15 C207 6201 Shelter Plate 1

Index
No. Part No. Description Q’ty Per

Assembly

100 0720 O080Z Retaining Ring - M8
101 0623 0180E Spring Pin - 3x18mm
102 0314 0080Z Philips Screw - 4x8
103 0313 O040Z Philips Pan Head Screw - M3x4

VT2130 35 Location and List



15. DELlVERY TABLE (C211)

VT2130 36 Location and List



15. DELlVERY TABLE (C211) Rev. 5/92

ndex
Part No. Description Q’ty Per

No. Assembly

* C20361 64 Delivery Table Unit 1
1 C2Q36123 Guide Slider 2
2 C2076118 Left Guide Plate 1
3 C20361 22 Guide Plate Slider 2
4 C207 6125 Guide Plate Spring 2
5 C207 6132 Support End Fence 1
6 C203 6129 End Fence Support Rail 1
7 C212 2854 Paper Delivery Cover Sheet 1
8 C203 6115 Guide Plate Rail 1
9 C2036132 End Fence Support Shaft 3

10 C2036124 Guide Plate Bracket 2
11 C2036139 Sponge Seal-4x12x200 1
12 C2036078 DeliveryTable Stopper 2
13 C20761O4 DeliveryTable-A4 1
13 C2076220 DeliveryTable-LT 1
14 C2036138 Antistatic Bracket 1
15 C2122852 Paper Delivery Cover 1
16 C2036147 Leaf Spring 1
17 C2036134 End Fence Support Slider 1
18 C2036135 Support Bracket 1
19 C2036145 Rubben Seal-2x20x30 1
20 C2036143 DeliveryTable Fence 1
21 C2036151 End Fence 1
22 C2016115 Fence Sponge 2
23 C2036152 Fence Supporter 1
24 55054189 Felt - Side Plate 1
25 C2036150 End FenceAss’y 1
26 C2136119 Right Guide Plate 1
27 C2036125 Guide Plate Spring 1

VT2130

ndex Part No. Description Q’ty Per
No. Assembly

100 03140080Z PhilipsScrew-4x8
101 04330082Z TappingScrew-M3x8
102 07200030Z Retaining Ring - M3
103 03130060Z PhilipsPanHead Screw-M3x6
104 07040030W Toothed Washer- M3
105 04330062W Hexagon HeadTapping Screw- M3x6
106 09514008Z Philips ScrewWith FlatWasher-M4x8
107 03130060W PhilipsPanHead Screw-M3x6

37 LocationandList



16. DRUM SECTION I (C211)

VT2130 38 Location and List



16. DRUM SECTION 1(C211)

Index
No. Part No. Description Q’ty Per

Assembly

1 C2004852 Gear- 50T 1
2 55076624 Bushing- 8x16x45mm 2
3 54132266 SpringAnchor 1
4 C2114570 DrumSidePlate 1
5 C2004914 DrumStopperSpring 1
6 C2004912 DrumStopper Bracket 1
7 C2034532 DrumStopper 1
8 C2004913 DrumStopperShaft 1
9 C2004814 Bushing- 6x10x55mm 1

10 C207 4575 Side Plate Cover 1
11 C201 4674 Gear - 25T 1
12 C201 4676 Clutch Spring 1
13 C2004861 PumpClutch Sleeve 1
14 C2014067 PumpClutchCollar 1
15 C2014677 Clutch Bracket 1
16 C2114631 LeftArm - DrumLock 1
17 C201 4636 Drum Unit Handle 1
18 54003404 Stepped Screw 1
19 C200 4639 Release Lever - Drum Lock 1
20 C2004640 StopperSpring- Drum Lock 2
21 C2004637 RightStopper - Drum Lock 1
22 C200 4638 DrumLock Shaft- Small 2
23 C2004928 Seal- 0.5x14x9 1
24 C2014639 Ink Holder Handle 1
25 C2014682 Ink Cartridge Spring 1
26 C200 4924 RightShaft- Ink Holder 1
27 C2034553 Ink Holder 1
28 C2004923 LeftShaft - Ink Holder 1
29 C2004636 LeftStopper - Drum Lock 1
30 C200 4813 Support Plate - Ink Antechamber 1
31 C200 4810 InkAntechamber 1
33 C2014670 Ink Pump 1
34 C2004623 RearCover- DrumSide Plate 1
35 C2004634 DrumLock Spring - Left 1
36 C2004633 DrumLock Shaft - Long 2

ndex
No. Part No. Description

Q’ty Per
Assembly

37 C200 4926 Ink Holder Cam 1
38 C2004867 Gear- 50T 1
39 50540536 MagnetCatch Ass’y 1
40 C201 4679 Ink PumpSlider 1
41 C2004815 VinylTube - M6 1
42 (22004862 Ink Stopper 1
43 56073705 DriveSpring 1
44 C201 8062 Ink Supply Solenoid 1
45 C2004864 Bracket- Ink Supply Solenoid 1
46 C2004635 Drum Lock Spring - Right 1
47 C211 4632 Right Arm - Drum Look 1
49 C207 4576 LowerCover 1
50 C2074574 SpringCover 1
51 C2074567 Arm Stopper 1
52 C2074568 ReleseSpring 1
53 C2078211 DrumLock Solenoid 1
54 C2074566 Arm Stopper Shaft 1

100 04340080Z Tapping Screw- M4x8
101 0720O050Z RetainingRing- M5
102 09514006Z PhilipsScrew With Flat Washer - M4
103 0434 O060Z Tapping Screw - M4x6
104 0574 0050E Hexagon Headless Set Screw - M4x5 -
105 0720 O060Z Retaining Ring - M6
106 0964 4008Z Tapping Screw W/Washer - M4x8
107 0314 0060Z Philips Pan Head Screw - M4x6
108 08080021 Rubber Ring
109 0594O080Z Bolt - M4x8
110 0951401OZ PhilipsScrewWith FlatWasherM4x
111 0594O080E Bolt - M4x8
112 07074160B Bushing- 4x16mm
113 0623 0080E Spring Pin - 3x8mm
114 09514020Z PhilipsScrewWith FlatWasher- M4
115 09604006Z PhilipsFrang Screw- M4x6
116 03130040Z PhilipsPanHeadScrew- M3x4
117 043401Ooz PanHeadSelf-tappingScrew- M4x1O

VT2130 39 Location and List



17. DRUM SECTION II (C211)

I

4) Location and List



17. DRUM SECTION II (C211) Rev. 9/92

Index Part No. Description Q’ty Per
No. Assembly

1 C200 8524 Color Drum Harness 1
2 C200 4613 Rear Side Plate - Drum 1
3 C200 4653 Drum Shaft Bracket 4
4 55066069 Step Screw - Etching Middle Roller 1
5 C200 4946 Clamper Setter Shaft 1
6 C200 4944 Sector Gear - 9T 1
7 C200 4945 Sector Gear Spring 1
8 54133082 Spring Anchor - Lock Lever 1
9 C201 4686 Interrupter Plate 1

10 C211 4674 Drive Flange - Ink Roller 1
11 C200 4672 Gear - 48T 1
12 C207 4948 Drum Clamper Ass’y 1
13 C201 4613 Drum Rail Cover 1
14 C201 2543 Decal - Drum Caution 1
15 C207 4611 Front Stopper Guide 1
16 C201 4604 Drum Rail Roller 2
17 C200 4627 Drum Rail Shaft 1
18 C211 4691 Metal Screen - A4 1
18 C211 4690 Metal screen - LG 1
18 C213 4690 Metal screen - B4 1
19 C211 4650 Drum Shaft 1
20 C201 4681 Stopper Plate 1
21 C201 4609 Stopper Relasing Lever 1
22 55066111 Step Screw - Stopper - Upper Guide 1
23 C201 4606 Stopper Releasing Plate 1
24 C201 4610 Drum Slider Spring 1
25 C200 4625 Drum Rail 1
26 C200 4673 Gear - 50T 1
27 C200 4678 Front Shieid - Drum Flange 1
28 C201 4648 Front Drum Flange 1
29 C207 4938 Clamper Plate 1
30 C200 4941 Clamper Shaft 1
31 C200 4947 Clamper Rubber 1
32 C207 4950 Drum Clamper Base Ass’y 1
33 C211 4682 Screen Front Plate 1

Index
No. Part No. Description Q’ty Per

Assembly

34 C200 4942 Pinion - 9T 1
35 C211 4683 Screen Rear Plate 1
36 C213 4583 Stainless Screen - B4 1
36 (22114586 Tetron Screen - A4 1
36 (22114588 Tetron Screen - LG 1
37 C207 4940 Clamper Magnet 1
38 (22008522 Ground Wire 1
39 C203 4524 Screen Plate Spring 1
40 C200 4679 Rear Shield - Drum Flange 1
41 C213 4560 Rear Drum Flange 1
42 C207 4550 Sensor Sheet - 8x20 1

100 0314 0080Z Philips Screw - 4x8
101 11021341 Connector - 8P
102 0595 0140E Hexagon Bolt - M5x14
103 0575 O080E Hexagon Headless Set Screw - M5x8
104 08074126 Flat Washer - 6.2x12x0.2mm
105 08075044 Spacer - 8.lmm x 11.5mm x 0.2

106 08075076 Washer - 8x13x2.2mm

107 08073103 Washer - 4x13x2.3mm

108 0951 4006Z Philips Screw With Flat Washer - M4

109 0720 0050Z Retaining Ring - M5
110 0314 O060Z Philips Pan Head Screw - M4x6
111 0323 O050Z Philips Sunken Head Screw - M3x5
112 0960 4006Z Philips Frang Screw - M4x6
113 0594 0080Z Bolt - M4x8
114 08046091 Hexagonal Set Screw - M2x5
115 0574 0050E Hexagon Headless Set Screw - M4x5
116 0951 4008Z Philips Screw With Flat Washer M4 x
117 08077114 Washer - 16x24x0.3mm

VT2130 41 Location and List



18. DRUM SECTION Ill (C211)

VT2130 42 Location and List



18. DRUM SECTION Ill (C211)

‘n~~ Part No. Description Q’ty Per
Assembly

1 C2004749 Ground Plate 1
2 C213 4665 RearSide Plate- Ink Roller 1
3 C2074768 RearBankPlate 1
4 C2008520 Ink Detector Harness 1
5 C2034543 Ink Detector 1
6 C200 4733 Ink Detector Bracket 1
7 C211 4715 Shaft Stay - Ink Roller 1
8 C200 4748 Gear - 45T 1
9 C201 4665 Bearing Holder 2

10 C200 3629 Gear - 20T 1
11 C200 4723 Adjusting Plate - Doctor Roller 2
12 C213 4664 Front Side Plate - Ink Roiler 1
13 C207 4745 Front Drum Blade 1
14 C207 4765 Front Bank Plate 1
15 C211 4722 Drum Doctor Roller 1
16 C211 4664 Ink Roller Stay 1
17 C211 4666 Drum Ink Roller - LG/A4 1
17 C201 4666 Drum Ink Roller - B4 1
18 C207 4746 Rear Drum Blade 1
19 C207 4670 Gear - 24Z 1
20 C207 4672 Gear - 36Z 1
21 C200 4763 Sponge - Bank Plate 2

Index PartNo. Description
Q’ty Per

No. Assembly

100 0314 O080Z Philips Screw - 4x8
101 0594 0060E SocketScrew- 4x6
102 0594 O080Z Bolt - M4x8
103 0725 0160E Retaining Ring C - M16
104 0434 O082Z Tapping Screw - M4x8
105 0314 O060Z Philips Pan Head Screw - M4x6
106 0594 O080E Bolt - M4x8
107 03130050Z Philips Screw - 3x5
108 0573 0040E Hexagon Headless Set Screw - M3x4
109 0313 O040Z Philips Pan Head Screw - Iv13x4
110 09514006Z PhilipsScrewWth FlatWasher- M4
111 0720O050Z RetainingRing- M5
112 08077114 Washer- 16x24x0.3mm

VT2130 43 Location and List



19. SCANNER SECTION I (C211)

VT2130 Location and List



19. SCANNER SECTION I (C211)

Index PartNo. Description Q’ty Per
No. Assembly

1 C200 3049 Pressure Arm Spring 4
2 C200 3052 Adjusting Shaft 2
3 C201 2454 Decal - Original Table Cover 1
4 C201 3024 Original Table Cover 1
5 C200 3048 Pressure Arm 4
6 C2003047 Shaft- ScannerUnit 1
7 C2003053 MagnetCatch 2
8 C2003045 ShoulderScrew- InnerCover 2
9 C2003041 inner Cover - OriginalTransport 1

10 C2003065 OriginalPressRoller 1
11 C2023107 Transport Roller 1

12 C2013066 OriginalGuide 1
13 C2013067 PlatenPiate 1

index
No. Part No. Description

Q’ty Per
Assembly

100 0720 O050Z Retaining Ring - M5
101 0720 0030Z Retaining Ring - M3
102 0313 O050Z Phiiips Screw-3x5
103 0313 0140Z Phiiips Pan Head Screw - M3x14
104 0313 0120Z Phiiips Screw - 3x12
105 0433 O080Z Tapping Screw - M3x8
106 0707 6150B Bushing - 6x15mm
107 0720 0040Z Retaining Ring- M4
108 08030043 Screw- M3x11
109 07010030Z FiatWasher- M3
110 09513005Z PhiiipsPan HeadScrew- M3x 5

VT2130 45 Location and List



20. SCANNER SECTION II (C211)

VT2130 Location and List



20. SCANNER SECTION II (C211)

Index
No. Part No. Description Q’ty Per

Assembly

1 C203 8085 Original Sensor Harness 1
2 C201 3074 Sensor Holder - Rear 1
3 C203 3065 Guide Plate 1
4 C2003114 Sensor Actuator 2
5 C2003115 Shoulder Screw - Sensor Actuator 2
6 C203 3043 Meter Plate 2
i C203 8015 Image Density Switch 1
8 C203 2730 Decal - Printing Density 1
9 C205 3150 Seal - Large 2

10 55076624 Bushing - 8x16x45mm 2
11 C201 3073 Sensor Holder - Front 1
12 C203 8084 Scanner Harness 1

13 C203 3036 Sensor Stay 1
14 C205 3155 Seal - 0.5x16x23 1
15 C203 3044 Tension Roller 1
16 C200 3031 Coupled Pulley - 20T & 48T 1
17 C203 3042 Timing Belt - 128MXL 1
18 C201 3068 First Original Feed Roller 1
19 C200 3036 Timing Belt - 100XL 1
20 C203 3041 Pulley - 15T 1
21 C203 8125 Motor - DC2.25W 1

Index
No. Part No. Description Q’ty Per

Assembly

100 11050042 Binder - Harness
101 0313 Olooz Philips Pan Head Screw - M3x1O
102 14030539 Photointerruptor - EE-SX450-PI
103 0701 0030Z Flat Washer - M3
104 0951 3005Z Philips Pan Head Screw - M3 x 5
105 11050106 Wire Saddle
106 0313 O060W Philips Pan Head Screw - M3x6
107 11050172 Clamp
108 08011236 Screw - M2.6x4
109 0434 0080Z Tapping Screw - M4x8
110 11060411 Bushing -11 .5mm
111 0720 0060Z Retaining Ring - M6
112 0951 3006Z Philips Screw With Flat Washer - M3
113 O314O1OOWPhilips Pan Head Screw - M4x1O
114 0951 401OZ Philips Screw With Flat Washer M4 x
115 03130060Z Philips Pan Head Screw - M3x6
117 0554 0040E Allen Screw - M4x4
118 0707 8080B Bushing - 8x8mm

VT2130 47 Location and List



21. SCANNER SECTION Ill (C21

h,. .’,.
I

K
<.. ;’ ,!

b. ~“;’”\
‘<*.

VT2130 43 Location and List



21. SCANNER SECTION Ill (C211)
.

Rev. 5/92

..-

Index Part No. Description Q’ty Per
No. Assembly

1 C200 3015 Seal -1 x7x346mm 1
‘2 C205 3130 Original Table - LT 1
2 C205 3140 Original Table - A4 1
3 C203 2733 Decal - Scale - LT 1
3 C204 2717 Decal - Original Level - A4 1
4 C203 2732 Decal - How TOOperate - LT 1
4 C203 2740 Decal - How To Operate - A4 1
5 C203 3017 Original Guide 2
6 C203 3018 Original Guide Holder 2
7 C203 3019 Side Fence Gear 2
8 C201 3027 Original Table Flame 2
9 C203 3135 Right Cover Scanner 1

10 C203 3031 Grip Bracket 1
11 C200 3126 Rubber Seal 1
12 C200 3125 .Clamp 1
13 C203 3014 Guide Rail Roller 2
14 C203 3039 Left Fluorescent Lamp Cover 1
15 C203 3010 Cover Stud 2
16 55076624 Bushing - 8x16x45mm 2
17 C200 3141 Left Stopper - Magnet Catch 1
18 C201 3029 Right Mylar - Original Guide 2
19 C201 3079 Dust Shielding Cover 1
20 C203 3071 Stay - Original Exit.Tray 1
21 C20231 11 Feed Roller - Lower 1
22 C2003032 Pulley - 20T 1
23 C203 3040 Right Fluorescent Lamp Cover 1
24 C2003142 Right Stopper-Magnet Catch 1
25 C2133033 Lock Lever-Transmission 1
26 C2003006 Stopper 1
27 C2OO31O6 Lock Spring 1
28 C2043038 Spring Arm 1
30 C2013011 Gear-16T 1
31 C2033020 Receiving Plate 1
32 C2033047 Stopper Stud 1
33 C2013028 Left Mylar-Original Guide 2

ndex Part No. Description Q’ty Per
No. Assembly

34 C2033038 Safety Switch Actuator 1
35 C2133032 Lock Lever 1

36

100 03530080D PhilipsTruss Head Screw- M3x8
101 09653005B Tapping ScrewWfl FlatWasher-M3x5
102 04340080Z TappingScrew-M4x8
103 03430060D PhilipsTruss Head Screw- M3x6
104 03140060Z Philips Pan Head Screw -M4x6
105 O7O1OO4OZFlatWasher-M4
107 03440080D PhilipsTruss Head Screw- M4x8
108 09513006Z PhilipsScrewWith FlatWasher-M3
109 03140080Z PhilipsScrew-4x8
110 C2033031 Grip Bracket
111 05540040E Allen Screw- M4x4
113 03130050Z PhilipsScrew-3x5
114 03130200Z PhilipsScrew-3x20
115 07130050B HexagonNut-M5
116 05530060E Allen Screw- M3x6

VT2130 49 LocationandList



22. SCANN

;VT2130 50 Location and List



22. SCANNER SECTION IV(C211)

Index Part No. Description Q’ty Per
No. Assembly

1 C200 3082 ScannerUnitShaft 1
2 C2003072 ReafSpring 4
3 C2003086 ScannerUnit Mirror 2
4 54663147 AdjustingKnob 1
5 C2033057 ShadingPlate 1
6 C2033054 Lens - F4.5/38 1
7 C203 3053 Lens Block 1
8 C203 8022 Ccd Board 1
9 C2013070 ScannerFrameSpring 1

10 C20381O4 FluorescentLamp Stabilizer 1
11 C2013075 Scanner Stay 1
12 C211 8130 FlatCable-Master Processing 1
13 C203 8018 AID Conversion Board 1
14 C2038101 FluorescentLamp -59V 1
15 C203 3090 Left Bracket 1
16 C20381O3 Left Socket-Fluorescent Lamp 1
17 C203 3060 LeftMirror Holder 1
18 C2033058 Left MirrorSuppoter 1
19 C2033061 Right Mirror Holder 1
20 C2013077 FixingRing- 8x16x7mm 1
21 C2013069 ExpousreGlass 1
22 C2008504 RightSocket - FluorescentLamp 1
24 C2033091 RightBracket 1
25 C2033059 RightMirror Supporter 1
26 C2033052 ShieldingPlate 1
27 C2033064 FluorescentLampCover 1
28 C2038025 CCDHarness 1
29 C2038014 RadiationFin 1
30 C2038106 Fluorescentlamp Harness 1
31 C203 8105 FluorescentLamp Heater 1

Index
No. Part No. Description

Q’tyPer
Assembly

100 0951 3006W Philips ScrewWith FlatWasher- M3x6
101 0720 0040Z Retaining Ring - M4
102 0553O1OOE Allen Screw - M3x1O
103 0951 4008W Philips Screw Wtih Flat Washer - M4x8
104 0701 0040Z Flat Washer - M4
105 0554 O040E Allen Screw- M4x4
106 03130140Z PhilipsPanHeadScrew- M3x14
107 04340080Z TappingScrew- M4x8
109 0314O050Z PhilipsPanHeadScrew- M4x5
110 03130060Z PhilipsPanHeadScrew- M3x6
111 0720 O060Z Retaining Ring - M6
112 0707 8080B Bushing- 8x8mm
113 0951 3006Z Philips Screw With Flat Washer - Iv13

VT2130 51 Location and List



23. PLOTTER/MASTER FEED SECTION I (C211 )

VT2130 52 Location and List



23. PLOITER/MASTER FEED SECTION I (C211)

Index
No. Part No. Description Q’ty Per

Assembly
1 C2114040 MasterHolder - LG/A4 2
1 C2134040 MasterHolder - B4 1
2 C2004014 ProtterStay 1
3 C2138028 ThermalHeadDriie Board 1
4 C2004138 ThermalHeadSpring 2
5 C203 4033 ShoulderScrew- M3 2
6 C2114029 ThermalHeadSpacer- LG/A4 1
6 C2134029 ThermalHeadSpacer- B4 1
7 C2074030 GuidePlate- ThermalHead 1
8 C211 8100 ThermalHead- LG/A4 1
8 C2138100 ThermalHead- B4 1
9 C2034032 InsulatingSheet- ThermalHead 1

10 C2038077 FlatCable - Thermal Head -20 1
11 C203 8078 FlatCable- ThermalHead -30 1
12 C2134005 RightSide Plate- Plotter 1
13 C2004406 Front RightCover- Ploter 1
14 C2034051 PlatenReleaseLever 1
15 C2004126 Lever Shaft 1
16 C20041 15 Sensor Shaft 1
17 C200 4116 Sensor Spring 1
18 C200 4114 Sensor Bracket 1
19 52035230 Master Sensor 1
20 C200 4407 Rear Right Cover - Ploter 1
21 C213 8075 Thermal Head Drive Harness 1
22 C213 4071 Connector Bracket 2
.23 C201 2714 Decal - Thermal Head Cleaning 1
24 C203 4013 BrakePlate 2
25 C2114012 ReceivingStand- MasterRoller 1
26 50540536 MagnetCatchAss’y 1
27 C2074015 ThermalHeadCover 1
28 C2034080 PlotterLower Cover 1
29 C203 8081 PlotterUnit Harness 1
30 C2034031 FixingPlate 1
31 C2078079 FlatCable- Plotter 1
32 C200 4404 CutterConnectorBracket 1

Index Part No. Description Q’ty Per
No. Assembly

33 C2134001 LeftSide Plate- Plotter 1
34 C200 4405 RearLeft Cover- Plotter 1
35 C207 8080 Flat Cable - Thermal Head - 110/120V 1
35 C2118080 FlatCable- ThermalHead- 2201240V 1
36 C2134023 ThermalHead Base 1
37 C2138076 ThermalHead Harness 1

100 09644008Z TappingScrewWwasher - M4x8
101 09513006Z PhilipsScrewWtihFlatWasher- M3
102 0313O060Z PhilipsPanHeadScrew- M3x6
103 0314O080Z PhilipsScrew- 4x8
104 07200050Z RetainingRing- M5
105 09514008Z PhilipsScrew With Flat Washer M4x
106 0720O030Z RetainingRing- M3
107 032301OOZ PhilipsSunkenHeadScrew- M3x1O
108 09514005Z PhilipsScrewWtihFlatWasher- M4x5
109 0434O080Z TappingScrew- M4x8
110 0314O060Z PhilipsPan Head Screw - M4x6

VT2130 53 Location and List



24. PLO?TER/MASTER FEED SECTION II (C211)

VI-21 30 54 Location and List



24. PLOITER/MASTER FEED SECTION II (C211 )

Index Part No. Description
Q’ty Per

No. Assembly

1 C200 4248 Upper Mylar - Guide Plate 1

2 C203 2709 Decal - Master Setting 1

3 C203 4096 Cutter Unit Cover 1
4 C213 4088 Cutter Plate 1

5 C200 4371 CoupledGear- 16T& 64T 1
6 C2004372 Gear- 64T 1
7 C2004376 Bushing- M4 4
8 C2004351 CutterSlider 1
9 C2004373 Gear- 16T 1

10 C2004354 Bushing- M6 2
11 C2004355 Bushing- M8x6 1
12 C2004392 CutterShaft 1
13 C2004356 SliderSupporter 1
14 C2004375 CutterShaft 1
15 C2004377 Cutter 1
16 C2014070 CutterSpacer- 5.2x1Oxlmm 1

17 C2014056 CutterGuideShaft 2
18 C2004391 Pulley Shaft 1

19 50560509 Nut Plate- Microswitch 2
20 C2004318 Cutter DriveWire 1
21 55016538 Spring- MiddleRoller 1
22 C201 8091 Cutter Unit Harness 1

23 C201 4049 Cutter Plate 1

24 C200 8415 Motor - DC22W 1

25 C200 4379 Pulley- 36T 1
26 C2134030 Lower Guide Plate 1

ndex Q’ty Per
No. Part No. Description Assembly

100 09643008Z TappingScrewW/FlatWasher- M3x8
101 0720 0040Z Retaining Ring - M4
102 04330080Z TappingScrew- M3x8
103 07200030Z RetainingRing- M3
104 0313O040Z PhilipsPan HeadScrew- M3x4
105 06216080E Spring Pin - 1.6x8
106 07100040Z HexNut4
107 03130050Z PhilipsScrew - 3x5
108 05940060E SocketScrew - 4x6
109 08072019 Washer- 3.2x1OxO.8mm
110 09513005Z PhilipsPan t-leadScrew- M3x 5
111 12040825 Micro Switch- AH71543
112 03130140Z PhilipsPan HeadScrew- M3x14
113 04340080Z TappingScrew- M4x8

VT2130 55 Location and List



Rev. 6/28/9625. PLOTTER /MASTER FEED SECTION III (C211)

VT2130 56 Location and List



  1 5402 2075 Stepped Screw 2
  2 C203 4060 Tension Release Slider 2
  3 5056 0188 Bushing - 6mm - Long 4
  4 C200 4165 Gear - 22T 1
  5 C200 4143 Gear - 40T 1
  6 C200 4246 Guide Plate Spring 1
  7 C209 4305 Gear -16Z 1
  8 C203 8137 Master Sensor 1
  9 C201 4041 Master Guide Shaft 1
10 C200 4244 Master Guide 1
11 5506 4628 Spring - Delivery Roller 1
12 C200 4248 Upper Mylar - Guide Plate 1
13 C209 4303 Gear - 27Z 1
14 C215 4200 Clutch Stopper 1
15 C215 8240 Reverse Roller Clutch 1
16
17
18
19
20
21
22 C203 4054 Tension Release Arm 1
23 C207 4181 Upper Master Feed Roller 1
24 C203 4059 Tension Release Shaft 1
25 C211 4052 Platen Roller - LG/A4 1
26 C200 4196 Tension Release Arm - Small 1
27 C200 4184 Tension Spring 1
28 C207 4150 Fixing Screw 1
29 C201 4024 Pulley Plate 1
30 C200 4182 Lower Master Feed Roller 1
31 C213 4045 Lower Reverse Roller 1
32 C201 4026 Positioning Plate 1
33 C200 4218 Timing Belt - MM - 75 - 4.8 - G 1

34 C200 4183 Pulley -28T 1
35 C213 4005 Right Side Plate - Plotter 1
36 C201 4043 Guide Plate - Master Buckle 1
37 C201 4038 Bracket - Guide Pawl 2
38 C213 4232 Reverse Guide 1
39 C203 8121 Motor - DC 2.25W 1
40 C203 4047 Motor Spacing 1
41 C203 4043 Pulley - 17Z
42 C213 4001 Left Side Plate - Plotter 1
43 C200 4169 Timing Belt - MM190x6.4 1
44 C200 4171 Spacer - 6x8x14mm 1
45 C203 4044 Timing Belt -87XL 1
46 C200 4163 Pulley 16T 1
47 C200 4170 Spacer - 9.4x23.4x2.9 1
48 C200 4164 Pulley - 34T 1
49 C203 4072 Harness Bracket 1
50 C203 3044 Tension Roller 1
51 C203 4092 Sensor Bracket 1
52 C215 4046 Upper Reverse Roller 1
53 C213 4306 Stay - Reverse Guide 1
54 C209 4307 Reverse Guide Plate 3
55 C213 4300 Counter Roller Shaft 1
56 C200 2338 Gear - 20T 1
57 5324 1658 Bushing - 4x8x4.5mm 1
58 H002 2226 Bushing - Head Roller 1
59 H012 1181 Bushing - M6 2

Rev. 6/28/9625. PLOTTER / MASTER FEED SECTION III
Index
 No. Part No. Description Q’ty  Per

 Assembly
Index
 No. Part No. Description Q’ty  Per

 Assembly

VT2130 57 Location and List



100 0701 0060Z Flat Washer - M6
101 0720 0050Z Retaining Ring - M5
102 0574 0040E Hexagon Headless Set Screw - M4x4
103 0313 0080Z Philips Screw - 3x8
104 0434 0080Z Tapping Screw - M4x8
105 0622 0060E Spring Pin - 2x6mm
106 0314 0080Z Philips Screw - 4x8
107 0801 0026 Philips Pan Head Screw - M3x4
108 0574 0060E Hexagon Headless Set Screw - M3x4
109 0313 0060Z Philips Pan Head Screw - M3x6
110 0720 0080Z Retaining Ring - M8
111 0313 0200Z Philips Screw - 3x20
112 0720 0060Z Retaining Ring - M6
113 0805 3250 Ball Bearing - 8x6
114 0805 3263 Bearing - 6x10x6mm
115 0313 0050Z Philips Screw - 3x5
116 0964 4008Z Tapping Screw W/Washer - M4x8
117 0720 0040Z Retaing Ring - M4
118 0951 4006Z Philips Screw With Flat Washer - M4
119 0951 4005Z Philips Screw With Flat Washer - M4x5
120 0960 4008Z Flange Head Screw - 4x28
121 0720 0020Z Retaining Ring - M2
122 0720 0025Z Retaining Ring - M2.5

Rev. 6/28/96

A

Index
 No. Part No. Description Q’ty  Per

 Assembly
Index
 No. Part No. Description Q’ty  Per

 Assembly

VT2130 57 Location and List



26. MASTER EJECT SECTION 1(C211)

VI-21 30 58 Location and List



26. MASTER EJECT SECTION 1(C211) Rev. 11/8/94

ndex Part No. Description Q’ty Per
No. Assembly

1 C200 3627 Gear - 30T 2
2 55064608 Bushing - Paper Hold/Down Roller - 6
3 C200 3535 Supporter 2
4 C200 3536 Separation Arm Bushing 2
5 C201 3527 Pressure Spring 2
6 C211 3552 1st Lower Eject Roller 1
7 C200 3546 Lower Belt 4
8 C211 3549 1st Upper Eject Roller 1
9 C200 3545 Upper Belt 4

10 C200 3537 Arm Connect Shaft 1
11 C200 3529 Pulley Plate 2
12 C201 8061 Motor - DC25.8W 1
13 C200 3604 Coupled Gear - 16T & 50T 1
14 C200 3609 Coupled Gear - 58T & 20T 1
15 C200 3606 Coupled Gear - 62T & 20T 1
16 C200 3607 Coupled Gear - 62T & 32T 1

-17 C201 3520 Rear Side Plate - Master Eject 1
18 C200 3628 Gear - 20T 2
19 C200 3614 Gear - 16T 1
20 C200 3610 Gear - 116T 1
21 C200 3638 Lever Spring 1
22 C200 3636 Pressure Plate Lever 1

--23 C203 3519 Front Side Plate - Master Eject 1
24 C200 3557 Solenoid Plate 1
25 C2003553 Solenoid Bracket 1
26 C2013534 Detecting Switch - Master Eject 1
27 C200 3559 Detecting Switch Bracket 1
28 C200 8437 Master Eject Solenoid 1
29 C2073523 Master Eject Stay 1
30 C2013529 LowerPulleyShaft ‘ 1
31 54032075 Stepped Screw 1
32 C2003554 Solenoid Arm 1
33 C2003547 Pulley 8
34 C2033501 Tension Spring 2
35 C211 3531 UpperPulleyShaft 1

ndex Part No. Description Q’ty Per
No. Assembly

36 C2073532 PulleyGuide -Upper 2

100 07200040Z Retaining Ring - M4
101 04340060Z TappingScrew-M4x6
102 07200050Z Retaining Ring - M5
103 03130030Z PhilipsPan Head Screw- M3x3
104 07200030Z Retaining Ring - M3
105 08074076 Washer- 8.2x6.l xO.3mm
106 07076045B Bushing- M6x45
107 08074053 Spacer-6.2x9.5x0. 1
108 08074103 Spacer-O.5mm
109 07200060Z Retaining Ring - M6
110 08075013 FlatWasher-M8.4
111 06230120E Spring Pin-3x12mm
112 03130140Z Philips Pan Head Screw -M3x14
113 09513006Z PhilipsScrewWith FlatWasher-M3
114 11050020 AdhesiveWireClamp
115 03140050Z Philips Pan Head Screw -M4x5
116 11050042 Binder-Harness

VT2130 59 Location and List



27. MASTER EJECT SECTION II (C211)

/

/+===

r“’

VT2130 60 Location and List



27. MASTER EJECT SECTION II (C211) Rev. 11/8/94

ndex Part No. Description Q’ty Per
No. Assembly

1 C203 3526 Upper Inner Cover 1
2 C203 3504 Hinge Shaft 1
3 C203 3503 Master Eject Hinge 1
4 C201 3542 PressureArm Shaft 1
5 55016185 Bushing-Shaft-Water Adjusting 2
6 C2133517 MasterEject Hinge 1
7 C2013549 Rear Link 1
8 C2013545 Pressure Arm 2
9 C2003712 Pulley 2

10 55076766 Wire Spring 2
11 55014719 Rubber Ring-Stopper 2
12 C2013520 Rear Side Plate - Master Eject 1
13 C200 3753 Guide 2
14 C211 3535 Bottom Plate - Master Eject 1
15 C203 3511 Arm - Master Eject Box 1
16 C203 3505 Master Eject Box 1
17 C211 3709 Pressure Plate 1
18 C201 3531 Pulley Guide 4
19 C203 3519 Front Side Plate - Master Eject 1
20 C201 3544 Pressure Plate Shaft 1
21 C203 3516 Master Eject Stay - Large 1
22 C200 3508 Master Eject Stay - Small 1
23 C2033517 Look Stud 1
24 C2003618 Gear-60T 1
25 C2013548 Front Link 1
26 C2003631 Bracket 1
27 C2003519 Front Inner Cover 1
28 C201 6015.. Air Knife Nozzle 1
29 50560509 Nut Plate - Microswitch 2
30 C2008408 Motor-AC15W 1
31 C2008482 Delivery Harness 1
32 C2033531 Capacitor Connector Cover 1
33 C211 8482 Master Eject Harness 1
34 C2138483 Harness Air Knife 1

Index Part No. Description Q’ty Per
No. Assembly

100 O9644O1OZ TappingScrewW/Washer -M4x1O
101 04340060Z TappingScrew-M4x6
102 03140080Z PhilipsScrew-4x8
103 09514008Z Philips Screw With Flat Washer M4 x
104 11050009 NylonClip-5N
105 11060411 Bushing- ll,5mm
107 07200060Z Retaining Ring - M6
108 12041490 Micro Switch - V-53-1A3
109 09643008Z TappingScrewW/Flat Washer-M3x8
110 O7O1OO8OZFlatWasher-M8
111 07000080Z FlatWasher-M8
112 07200050Z Retaining Ring - M5
113 0951 3004Z Philips Screw With Flat Washer - M3x4
114 0964 4008Z Tapping Screw Wwasher - M4x8
115 0313 0140Z Philips Pan Head Screw - M3x14
116 12040886 Micro Switch
117 11050008 Nylon Clip - 2N
118 12041438 Microswitch
119 0700 0060Z Flat Washer - M6

VT2130 61 Location and List



28. ELECTRICAL SECTION (C211)

VT2130 62

-%~–--–- .--——————1

Location and List



28. ELECTRICAL SECTION (C211) Rev. 11/8/94

<
ldex

Part No. Description Q’ty Per
No. Assembly

1 C200 8443 Master Counter 1

2 C200 8446 Copy Counter 1

3 50560509 Nut Plate - Microswitch 1

4 C205 2710 Operation Panel - LT 1

4 C211 2720 Operation Panel - A4 1.

5 C203 8095 Upper Harness Supporter 1

6 C201 8055 AC Drive Board -11 O/220/240V 1

6 C201 8057 AC Drive Board - 120V 1

7 C203 8135 Noise Filter - 110/1 20V 1

7 C203 8136 Noise Filter - 220/240V 1

8 C202 8095 Grounding Harness 1

9 C203 8115 Micro Switch 1

10 C200 3123 Support Plate - Safety Switch 1

11 C200 8116 Ink Detecting Board 1

12 C203 2112 Safety Switch Bracket 1

13 C203 8096 Lower Harness Supporter 1

14 C213 8302 Power Supply Unit 1

15 C203 8124 Power Supply Cord -11 O/120V 1

15 C201 8163 Power Supply Cord - 220/240V 1

16 C200 3755 Plate Spring 1

17 C203 2030 Board Stud - 110/1 20V 1

17 C211 2030 Board Stud - 220/240V 1

18 C200 2596 Main Board Stud - Long 3

19 C209 8276 Main Switch - 125V 10A 1

20 C200 3756 Safety Switch Shaft 1

21 C203 5053 Insulating Sheet 1

22 C203 8088 Flat Cable - Main Control 1

23 C203 8116 Push Switch 1

24 C203 2047 Push Switch Bracket 1

25 C211 8002 Image Processing Board ~ 11O/220/240V 1

25 ,C211 8033 Image processing Board - 120V 1
26 C20321 47 Insulating Sheet - Master Processing 1

27 C211 2142 Bottom Plate - Image Processing Board -220 V1

28 C211 2143 Cover - Image Prosessing Board - 220V 1

29 C211 8057 IC - TMM27256BD-20 1

ndex
Part No. Description

Q’ty Per
No. Assembly

30 C211 8118 Main Control Board - A4 1
30 C211 8116 Main Control Board - LG 1

30 C211 8117 Main Control Board - B4 1

31 C203 2031 Main Board s~acer 110/120V 1

31 C211 2031 Main Board Spacer - 220/240V 1

32 C209 2502 Decal - Main Switch 1

33 C213 2430 Main Switch Cover 1

34 C203 8004 IC -HN27128AP-20 1

35 C211 8004 IC -HN27128AP-20 1

36 C203 8005 IC -HN27128AP-20 1

37 C20321 19 Bracket - Power Supply Cord 1

38 C203 2128 Ac Drive Board Cover 1

39 C203 2057 Switch Bracket 1
40 C216 2059 Circuit Braker Bracket 1

41 C20381 81 Transformer - 120V/1 OOV(US) 1

41 C201 8155 Transformer - 235V/105V (Europ/Asia) 1

41 C201 8158 Transformer -11 OVI1O5V (Taiwan) 1

42 C203 2018 Transformer Bracket 1

43 C203 2131 Transformer Cover 1

44 C211 8192 Main Harness 1

45 C213 8176 AC Drive Harness -11 O/220/240V 1

45 C213 8187 AC Drive Harness - 120V 1

46 C20321 14 Bracket 1

47 C203 8331 Gyounding Wire 1

48 C20721 42 Insulating Sheet - Master Processing Board 1

VT2130 63 Location and List



Rev. 11/8/94

Index Part No. Description Q’ty Per
No. Assembly

101 12041442 Microswitch
102 0433 O060Z Tapping Screw - M3x6
103 0951 3006Z Philips Screw With Flat Washer - M3
104 0951 4008Z Philips Screw With Flat Washer M4 x

105 03140120Z Philips Screw - 4x12
106 0951 3004Z Philips Screw With Flat Washer - M3x4
107 14030539 Photointerruptor - EE-SX450-PI
108 03140200Z Philips Screw - 4x20
109 11070641 Fuse - 2.5A
110 0313 O050Z Philips Screw - 3x5
111 0720 O020Z Retaining Ring - M2
112 0701 O030Z Flat Washer - M3
113 0314 O080Z Philips Screw - 4x8
114 03140160Z Philips Pan Head Screw - M4x16
115 070500409 Bushing - 4x5
116 0960 4008Z Flange Head Screw -4 x 8
117 11070485 Fuse - 15A, 125V
118 11060101 Cord Stopper - 120V
118 11060132 Cord Stopper - 220/240V
119 11050009 Nylon Clip - 5N
121 11070783 Circuit Breaker - 5A (220V)
121. 11070782 Circuit Breaker - 240V7A(110/1 20V)

122 0313 O040Z Philips Pan Head Screw - M3x4
123 0701 O040Z Flat Washer - M4
124 0313 0120Z Philips Screw - 3x12
125 096030169 Philips Flange Screw - M3xI 6
126 0951 3020Z Philips Screw W/H Flat-washer - M3x20
127 0960 5008Z Philips Flange Screw - M5x8
128 03130300Z Philips Pan Head Screw - M3x30
129 11050012 Nylon Clip - 10N
130 12041595 Switch
131
131
132

ndex Part No. Description Q’ty Per
No. Assembly

VT2130 63A Location and List



29. MAIN BOARD (C211)

CONNECTOR DIODEARRAYCAPACITOR
SYMBOL INDEX

NO. NO.

CNIO1 102

CN 102 105

CN 103 103

CN 104 105

CN 105 104

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

c 100

Clol

C102

C103

CI04

C105

C106

c 107

CI08

Cllo

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

153

153

153
]5~

152

153

153

153

153

156

SYMBOL

NO.

INDEX

NO.

151

153

153

155

149

153

152
152

153

153

SYMBOL

NO.

C131

C134

cl 35

C136

C137

C138

C139

C140

C141

C142

INDEX

NO.

152

154

153

154

153

153

153

150

150

153

C143

C144

C145

C146

C147

C148

C149

C150

C151

153

150

153

154

157

157

I 53

150

149

DAY1OO

DAY101

DAY102

DAY103

DAY104

DAY105

DAY106

DAY107

117

117

117

117

117

117

117

117

153

153

156

153

153

153

153

153

153

153

Clll

C112

C113

C114

C115

C116

C117

Cllt?

C119

C120

C121

C122

C123

C124

Cl 25

Cl 26

C127

C128

C129

C130

DIODE TESTPOINT IcDIPSWITCH

3
SYMBOL INDEX

NO. NO.

TP11O 101

TP1ll 101

TP112 101

SYMBOL

NO.

ICllo

IClll

IC112

IC113

IC114

IC115

IC116

IC117

1C118

IC119

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL INDEX

NO. NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

108

107

IC120

IC121

IC122

IC123

IC124

IC125

IC126

IC127

138

- 121

137

127

134

132

132

132

DPS 100

DPS101

D1OO

D101

D102

DI03

D104

DI05

D106

D107

D108

D109

116

118

116

116

116

116

116

116

118

118

TP1OO

TP101

TP102

TP103

TP104

TP105

TP106

TP107

TP108

TP109

101

101

101

101

101

101

101

101

101

101

ICloo

IC101

IC102

IC103

IC104

IC105

IC106

IC107

IC108

IC109

133

130

125

126

106

133

112

126

128

135

122

136

123

127

125

131

129

112

112

124

VT2130 64 Location and List



29. MAIN BOARD (C211)

LED OSCILLATOR

E

SYMBOL INDEX

NO. NO.

Oscloo 139

TRANSISTOR RESISTORARRAY BARIABLERESISTOR RESISTOR

SYMBOL INDEX

NO. NO.

RAY110 145

RAYII1 142

RAY112 142

RAY113 145

SYMBOL INDEX

NO. NO.

LED1OO 120

LEDIOI 120

LED102 120

LED103 120

COIL

SYMBOL INDEX

NO. NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL INDEX

NO. NO.

VR1OO 147

VRIO1 148

VR102 148

SYMBOL

NO.

RiOO

R101

R102

R103

R104

R105

R106

R107

R108

R109

SYMBOL

NO.

INDEX

NO.

Q1OO 110

Q101 111

Q102 109

Q103 115

Q104 115

RAY lOO

RAY1OI

RAY102

RAY103

RAY 104

RAY 105

RAY106

RAY107

RAY108

RAY109

143

143

144

146

144

141

142

143

143

146

184

170

172

172

172

200

200

2(K)

200

200

TRANSISTORARRAY

+

SYMBOL INDEX

NO. NO.

TAY1OO 113

TAY101 113

TAY102 114

PHOTCOUPLER

m=Tm
IPclol I 119LIOO I 158

I

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

R11O

Rlll

R] 12

R113

R114

R115

R116

R117

R118

R119

200

200

200

140

140

140

140

140

140

140

R120

R121

R122

R123

R124

R125

R126

R127

R128

R129

140

160

186

189

162

163

165

159

172

160

R130

R131

R132

R133

R134

R135

R136

R137

R138

R139

162

194

177

171

201

164

192

190

185

182

R140

R141

R142

R143

R144

R145

R146

R147

R148

R149

194

175

174

187

187

163

187

181

169

169

R150

R151

R152

R153

R154

R155

R156

R157

R158

R159

185

176

193

180

195

167

197

172

175

183

R160

R161

R162

R163

R164

R165

R166

R167

R168

R169

193

179

179

167

197

172

175

183

193

179

R170

R171

R172

R173

R174

R175

R176

R178

R179

R180

179

- 181

181

181

161

166

196

179

188

188

Location and List64AVT2130



29. MAIN BOARD (C211)

RESISTOR FUSE

SYMBOL

NO.

R181

R182

R183

R184

R185

R186

R187

R188

R189

R190

INDEX

NO.

160

181

181

191

189

160

160

189

180

179

SYMBOL

NO.

R191

R192

R193

R194

R195

R196

R197

R198

R199

R200

INDEX

NO.

179

)88

188

188

188

200

200

198

173

178

SYMBOL INDEX

NO. NO.

R201 199

R202 168 M
SYMBOL INDEX

NO. NO.

FU1 203

FU2 202

VT2130 64E Location and List



29. MAIN BOARD (C211)

Index
No. Part No. Description Q’ty Per

Assembly

* C2118113 MainControl Board- B4 1
* C2118114 MainControl Board- A4 1
* C2118112 MainControl Board- LG 1

Index PartNo. Description Q’ty Per
No. Assembly

101 11010328 ConnectorPinContact
102 11022420 ConnectOr- 34P
103 11030740 Connector- 6P
104 11031296 Connector- 50P
105 11031523 Connector- 40P
106 11040342 IC Socket- 28P
107 12041324 DIPSwitch
108 12041326 DIP Switch
109 14000100 Transistor - 2SA683
110 14000282 Transistor- 2SC2308
111 14000441 Transistor- RN1211
112 14010192 Ic -pPA2003c
113 14010342 TransistorArray - STA421A
114 14010400 TransistorArray - SLA4060
115 14010401 Transistor- 2SD1194
116 14010611 Diode- 1S1588
117 14010807 DiodeArray
118 14020110 Diode- V06C
119 14030238 IC - TLP521
120 14030558 LED- SEL21IORTP3
121 14070577 IC - SN7406N
122 14070647 IC - TC4024P
123 14070658 IC - TC4051BP
124 14070804 Ic - SN74LS145N
125 14070972 IC - HD74LS42P
126 14070975 IC - HD7407P
127 14071016 IC- D8255AC-2
128 14071026 Ic - SN74LS373N
129 14071151 lC - D-8085AC-2
130 14071154 IC-pPD82792-5
131 14071919 IC - TMP8155-P2
132 14072273 IC - TA8050P
133 14080115 Ic -pPc339c
134 14080329 IC -pPC358C
135 14080418 Ic - PST519A

VT2130 65 Location and List





Index PartNo. Description Q’ty Per
No. Assembly

136 14080471 Ic - TCA955
138 14080592 IC - IR3702
140 16001095 Resistor - 1200hm 1/8W &5%
141 16017367 Resistor Array -330 Q
142 16017374 Resistor Array - 4.7K S2
143 16017376 Resistor Array - 10k Q *5% l/8W
144 16017377 Resistor Array - 15k Q *5% 1/8W
145 16017378 Resistor Array- 22k Q 25% 1/8W
146 16017404 ResistorArray - 10kQ 1/2W
147 16018145 VariableResistor- 5k!20.5W
148 16018157 VariableResistor- 10Ok$2
149 16040861 Capacitor - 10PF50V
150 16041386 Capacitor - 100PFt20% 50V
152 16060997 Capacitor- 1000pF50V
153 16060998 Capacitor - O.OlpF50V
154 16061636 Capacitor- 0.002~F 100V
155 16061637 Capacitor- 0.015PF100V
156 16061638 Capacitor - 0.22pF50V
157 16061640 Capacitor - 0.033~F10OV
158 16070001 Coil - SN-8S-500
159 16114102 Resistor-1 K Q l/4T &59i0
160 16114103 Resistor - 10kQ l/4T 55%
161 16114104 Resistor- 100kQ l/4W 25%
162 16114113 Resistor -11 k $21/4W &5°h
163 16114122 Resistor - 1.2k Q l/4T &5°A
164 16114123 Resistor - 12k Q 1/4T k5°h
165 16114124 Resistor - 120k Q l/4T &5°A
166 16114133 Resistor - 13k Q l/4T A5Y0
167 16114151 Resistor -150 Q l/4T &5%
168 16114152 Resistor - 1.5k Q l/4T 55°4
169 16114202 Resistor - 2k Q l/4T 55°4 -
170 16114203 Resistor - 20k Q l/4T
171 16114221 Resistor -220 Q l/4T &5%
172 16114223 Resistor - 22k Q 1/4T *5%
173 16114241 Resistor -240 Q l/4W

Index
No. Part No. Description

Q’ty Per
Assembly

174 16114242 Resistor - 2.4k S2l/4T k5Y0
175 16114243 Resistor - 24k Q l/4T 35%
176 16114244 Resistor 240k Q l/4T + 5“A
177 16114302 Resistor - 3.OkQ l/4T *5%
178 16114330 Resistor -330 (2 l/4T *5°A
179 16114332 Resistor - 3.3Kk S21/4T 25%
180 16114334 Resistor - 330k Q 1/4T &5°k
181 16114361 Resistor -360$2 l/4T &5°A
182 16114362 Resistor - 3.6k Q l/4W
183 16114392 Resistor - 3.9k Q l/4T *5%
184 16114393 Resistor - 39k Q l/4T *5%
185 16114432 Capacitor -4.3 Q 1/4W
186 16114470 Resistor -47 Q l/4T 5%
187 16114471 Resistor -470 Q l/4T ~5Y0
188 16114472 Resistor - 4.7k Q *5% l/4W
189 16114473 Resistor - 47K S2l/4T &5°A
190 16114513 Resistor -51 K Cl l/4T
191 16114514 Resistor -51 OkS2l/4T &5Y0
192 16114562 Resistor - 5.6k Q, l/4T +5%
193 16114683 Resistor - 68k Q l/4T +5%
194 16114752 Resistor - 7.5k Q 1/4T +5%
195 16114822 Resistor - 8.2k Q l/4T *5%
196 16114823 Resistor - 82k Q l/4T +5%
197 16114824 Resistor - 820k !2 l/4T &5Y0
198 16116102 Resistor -1 k Q l/2T *5%
199 16116222 Resistor - 2.2K $2l/2T 55%
200 16116331 Resistor -330 !2 l/2T
201 16116361 Resistor -360 Q l/8T &5%
202 11070641 Fuse - 2.5A
203 11070655 Fuse- 50A 125V

VT2130 65IA Location and List



IMAGE PROCESSING BOARD (C211)

CAPACITOR

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

C450

C451

C452

C453

C454

C455

C456

C457

C458

C459

INDEX

NO.

139

142

142

142

142

138

138

142

136

142

$YMBOL

NO.
SYMBOL

NO.

INDEX

NO.

136

135

137

139

139

142
]42

142

142

142

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

142

142

142

142

142

142

142

142

142

142

INDEX

NO.

SYMBOL

NO.

C430

C431

C432

C433

C434

C435

C436

C437

C438

C439

INDEX

NO.

SYMBOL

NO.

C440

C441

C442

C443

C444

C445

C446

C447

C448

C449

INDEX

NO.

142

142

142

142

142

142

142

142

142

142

141

142

142

142

142

142

142

142

142

139

C460

C461

C462

C463

C464

C465

C466

C467

C468

C469

SYMBOL

NO.

C400

C401

C402

C403

C404

C405

C406

C407

C408

C409

C41O

C411

C412

C413

C414

C415

C416

C417

C418

C419

142

142

142

142

142

142

142

142

142

142

C420

C421

C422

C423

C424

C425

C426

C427

C428

C429

142

140

140

142

142

142

142

142

142

142

COILCONNECTOR Ic

SYMBOL

NO.

L401

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL INDEX

NO. NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

IC410

IC411

IC412

IC413

IC414

107

120

120

110

104

C470

C471

C472

C473

C474

143

143

143

142

142

CN401

CN402

CN403

CN404

CN405

CN406

130

131

126

128

129

127

152 IC400

IC401

IC402

IC403

IC404

IC405

IC406

IC407

IC408

1C409

105

105

105

)05

118

105

114

114

123

113

IC420

IC421

IC422

(Socket)

IC423

IC424

IC425

IC426

IC427

IC428

IC429

117

119

3

124

115

113

117

113

117

108

117

IC430

IC431

IC432

IC433

IC434

IC435

IC436

IC437

IC438

IC439

107

117

103

117

104

117

103

117

112

105

DPS IC415

IC416

IC417

IC418

IC419

122

113

106

115

1071-
SYMBOL

NO.

DPS400

INDEX

NO.

132

Location and ListVT2130



30. IMAGE PROCESSING BOARD (C211)

Osc RESISTORIc

E
SYMBOL

NO.

IC469

IC470

IC471

IC472

IC473

1C474

--JINDEX

NO.

SYMBOL

NO,

R400

R401

R402

R403

R404

R405

R406

R407

R408

R409

33
SYMBOL lNDEX

NO. NO.

OSC400 133

OSC401 134

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

1C459

IC460

IC461

1C462

1C463

IC464

IC465

IC466

IC467

1C468

INDEX

NO.

102

115

103

107

109

121

116

103

115

115

145

145

145

145

150

150

149

149

149

149

R410

R411

R412

R413

R414

149

147

149

149

149

1C440

IC441

IC442

IC443

IC444

IC445

IC446

IC447

(Swke[)

IC448

(Socket)

111

117

103

117
1]~

117

105

2

124

1

124

IC449
IC450

IC451

IC452

IC453

IC454

IC455

IC456

IC457

IC458

1(-)3

101

103

Ill

111

115

103

115

115

115

115 I
102

115

117

104

104 I
R415

R416

R417

R418

R419

I49

149

149

149

145

TEST POINT

:

INDEX

NO.

125

125

125

125

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

R420

R421

R422

R423

R424

R425

R426

R427

R428

R429

146

149

149

149

146

146

146

146

151

149

R430

R341

R432

R433

R434

R435

R436

R437

R438

R439

149

149

149

149

149

149

149

149

149

149

R440

R441

R442

R443

R444

R445

R446

R447

R448

146

146

145

148

146

146

144

145

146

TP400

TP401

TP402

TP403

66iA Location and List



30. IMAGE PROCESSING BOARD (C211) Rev. 5/92

ndex
No. Part No. Description Q’ty Per

Assembly

* C211 8002 Image Processing Board -11 O/220/240V 1
~ C211 8033 Image Processing Board - 120V

—
1

1 C203 8004 IC -HN27128AP-20 1
2 C203 8005 IC -HN27128AP-20 1
3 C211 8004 IC - HN27128AP-20 1

101 14072594 Ic - SN74LS151NS
102 14071600 tC - SN74LS244NS
103 14071605 lTL - SN74LS157NS
104 14071741 IC - SN74LS32NS
105 14071746 IC - SN74LS240NS
106 14071846 IC - SN74LS42U
107 14071880 Ic - SN74LS04NS
108 14071882 Ic - SN74LS373NS
109 14071957 IC - SN74LS283NS
110 14071984 IC - SH74LS123NS
111 14072010 IC - HM6264FP-10
112 14072052 Ic - SN74LS74ANS
113 14072081 IC - SN74LS08NS
114 14072247 IC - SN74LS164NS
115 14072249 IC-SN74LS174NS
116 14072253 IC-SN74LS393NS
117 14072347 IC-SN74LS161NS

Index
No. Part No. Description

Q’ty Per
Assembly

118 14072510 lC-pPD78C10G- 36
119 14072702 IC-MSM82C55A-2RS
120 14072703 IC-MSM82C54-2RS
121 14072725 IC-SN74LS51NS
122 14072727 IC-SN74LS258NS
123 14080408 IC-PST518A
124 11040413 Connector-28P
125 11010328 Connector Pin Contact
126 11022301 Connector-40P
127 11023481 Connector-26P
128 11023672 Connector-26P
129 11023859 Connector-20P
130 11030698 ConnectOr-9P
131 11030755 Connector-50P
132 12041543 DIP Switch
133 15030070 Ceramic Oscillator -1oMHz
134 15030271 Oscilator- CSA6.90MTOl 1
135 16042208 Capacitor- 10~F50V
136 16042081 Capacitor- lpF50V
137 16042209 Capacitor-100pF 25V
138 16050306 Capacitor-27pF50V
139 16050491 Capacitor-230pF50V
140 16061455 Capacitor-470pF 25V
141 16061537 Capacitor- 1000pF 50V
142 16061139 Capacitor-O.Ol~lF A20%
143 16061190 Capacitor- 150pF 50V
144 16100031 Resistor -47 Q 1/8W
145 16100049 Resistor-470Ql /8WA5%
146 16100053 Resistor-lkf21/8W 25%
147 16100061 Resistor - 2,2k G?l/8W t5°A
148 16100064 Resistor-3kQl /8W25Y0
149 16100067 Resistor - 4.7k Q l/8W A5%
150 16060689 Capacitor-O.OlpF +80% -20%50V
151 16100107 Resistor-lMS21/8W &5%
152 16070421 Coil -SP0615-220M2R0

VT2130 67 Location and List



31. A/D CONVERSION BOARD (C211)

:APACITOR

SYMBOL

NO.

C600

C601

(%02

C603

C604

C605

C(XM

C607

C608

C609

SYMBOL

NO.

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

INDEX

NO.

SYMBOL

NO.

C($4O

C641

C642

C643

C(M4

C645

C646

C647

C648

C649

INDEX

NO.

158

157

158

152

158

158

152

152

152

158

SYMBOL

NO.

INDEX

NO.

157

152

158

158

158

152

158

149

158

158

151

158

158

158

154

158

154

158

155

158

C610

C611

C612

C613

C614

C615

C616

C617

C618

C619

151

158

158

158

158

152

158

148

152

158

C620

C621

C622

C623

C624

C625

C626

C627

C628

C629

156

158

158

158

152

158

158

158

158

158

C630

C631

C632

C633

C634

C635

C636

C637

C638

C639

158

158

158

158

152

158

158

158

152

152

C650

C651

C652

C653

C654

C655

C656

C657

C658

C659

C660

C661

C662

C663

C664

C665

C666

C667

C668

C669

152

152

158

152

158

158

158

158

152

161

CONNECTOR DIODE

SYMBOL INDEX

NO. NO.

C710 158

C711 158

C712 158

C713 158

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

C670

C671

C672

C673

C674

C675

C676

C677

C678

C679

154

159

158

158

158

158

153

158

158

158

C680

C681

C682

C683

C684

C685

C686

C687

C688

C689

153

196

196

153

196

196

158

158

158

153

C690

C691

C692

C693

C694

C695

C696

C697

C698

C699

196

158

196

158

151

158

158

160

158

158

C700

C701

C702

C703

C704

C705

C706

C707

C708

C709

150

196

158

158

196

196

158

158

158

158

CN601

CN602

CN603

CN604

CN605

cN606

CN607

CN608

107

108

103

102

106

104

105

109

D600

D601

D602

D603

D604

D605

D606

D607

D608

115

115

115

115

115

115

115

115

115

115

VT2130 68 Location and List



31. A/D CONVERSION BOARD (C211)

DIODE Ic TRANSISTOR

SYMBOL

NO.

INDEX

NO.

SYMBOL INDEX

NO. NO.

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

133

118

121

130

125

118

128

129

129

124

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

L!
D61O 115
D611 115
D612 115
D613 115

IC60()

IC601

IC602

IC603

IC604

IC605

IC606

IC607

IC608

IC609

137

132
1~~

134

120

131

139

134

133

131

IC61O

IC611

1C612

IC613

IC614

IC615

IC616

1C617

IC618

IC619

138
]22

126

129

127

144

135

130

124

129

IC620

1C621

IC622

IC623

IC624

IC625

IC626

1C627

1C628

1C629

139

140

136

133

139

141

130

133

140

127

IC630

IC631

IC632

IC633

IC634

IC635

1C636

IC637

IC638

1C639

IC640

IC641

IC642

IC643

IC644

IC645

IC646

1C647

1C648

IC649

118

119

129

129

118

119

141

123

145

143

Q600

Q601

Q602

Q603

Q604

Q605

Q606

Q607

Q608

Q609

112

114

112

114

113

111

110

114

114

114

RESISTOR

P
SYMBOL INDEX

NO. NO.

Q61O 114

Q611 112

Q612 113

SYMBOL

NO.

R600

R601

R602

R603

R604

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

172

172

172

172

172

R61O

R611

R612

R613

R614

R615

R616

R617

R618

R619

183

180

163

183

190

183

180

180

180

163

R620

R621

R623

R624

R625

R626

R627

R628

R629

R630

R631

R632

R633

R634

R635

R636

R637

R638

R639

R(MO

191

190

177

185

189

169

169

169

169

169

R&l 1

R(542

R643

R644

R645

R(546

R647

R648

R649

R650

191

163

183

180

180

163

163

180

180

163

R651

R652

R653

R654

R655

R656

R657

R658

R659

R660

163

- 163

163

175

172

163

180

180

169

169

185

187

184

172

179

172

172

182

176

198

R605
R606
R607
R608
R609

170

170

170

170

170

VT2130 Location and List



31. A/D CONVERSION BOARD (C211)

Index
Part No. Description Q’ty Per

No. Assembly

* C2038018 AIDConversionBoard 1

Index PartNo. Description Q’ty Per
No. Assembly

101 11010328 Connector Pin Contact
102 11020645 Connector - 3P
103 11020903 Connector - 4P
104 11020905 Connector- 5P
105 11020913 Connector- 9P
106 11020915 Connector- 10P
107 11022854 Connector - 40P
108 11023822 Connector- 20P
109 11031740 Connector- 4P
110 14000098 Transistor - 2SA950-Y
111 14000163 Transistor - 2SC2120 - Y
112 14000382 Transistor- 2SA1037KR
113 14010200 Transistor- 2SD633
114 14010298 Transistor- 2SC2712YTE85L
115 14010635 Diode- 1SS190
116 14020833 ZenerDiode - IZ36
117 14040165 Thermistor - 203CT4
118 14071224 IC - DSO026CN-8
119 14071315 lTLIC - HD74LS86FP
120 14071605 TTL - SN74LS157NS
121 14071610 IC - SN7407
122 14071723 IC - TC4052BF
123 14071746 IC - SN74LS240NS
124 14071783 IC - SN74LS02NS
125 14071813 IC - SN74LS1 lNS
126 14071849 lC - M52672P
127 14071880 Ic - SN74LS04NS
128 14071935 IC - TC4066BF
129 14072052 Ic - SN74LS74ANS
130 14072081 IC - SN74LS08NS
131 14072249 Ic - SN74LS174NS
132 14072339 llL - IC - SN74LS241NS
133 14072347 IC - SN74Ls161NS
134 14072348 Ic - TC4051BF
135 14072700 Ic - SN74LS137NS

VT2130 69 Location and List



Index Part No. Description Q’tyPer
No. Assembly

136 14072701 IC -# PD4364G-loL
137 14080322 Ic - DACO0800LCN
138 14080408 IC - PST518A
139 14080526 IC - HA3-2525-5
140 14080562 IC -pPC4082G
141 14080565 IC -pPC31 lG
142 14080604 Ic -pPc393
143 14080684 IC - S17500A
144 14080685 IC-pPc814G
145 14080686 lc-#PD555G
146 16001264 Resistor- lf2kl 0%5W
147 16018145 VariableResistor- 5kQ0.5W
148 16041984 Capacitor-l~F16V
149 16041855 Capacitor-4.7~F25V
150 16041315 Capacitor-220pF 50V
151 16041385 Capacitor-47pF50V
152 16041382 Capacitor-10~F50V
153 16041008 CapacitOr-33~F35V
154 16041366 CapacitOr-47~F25V
155 16041354 Capacitor-100~Fl OV
157 16050365 Capacitor-3pF50V
158 16061452 Capacitor-O.OlpF~20%
159 16061453 CapacitOr-O.lpF25V
160 16061346 Capacitor-O.OlpF50V
161 16061352 Capacitor-O.lpF50V
162 16100017 Resistor-10Ql/8T *5%
163 16100025 Resistor-22Ql /8Wt5%
164 16100033 Resistor-68S21/8TA5Y0
165 16100035 Resistor-100 Q l/8W *5Y0
166 16100036 Resistor -110 Q l/8W k5°A
167 16100039 Resistor -150 Ql/8W &5%
168 16100046 Resistor -300 Q l/8W
169 16100047 Resistor -330 Q I]8W &5’?40
170 16100049 Resistor -470 Q l/8W *5%
171 16100051 Resistor -680 Q l/8W ~5%

Index
No. Part No. Description Q’ty Per

Assembly

172 16100053 Resistor -1 k $2IJ8VV25%
173 16100055 Resistor - 1.2k Q IJ8VV*5%
174 16100060 Resistor - 2.OkQ l/8T &5%
175 16100061 Resistor - 2.2k Q 1/8W t5%
176 16100062 Resistor -2.4 Q 55%1 /8W
177 16100064 Resistor - 3k S2l/8W k5°h
178 16100065 Resistor - 3.3K Q 1/8W *5?.
179 16100066 Resistor - 3.9k Q l/8W ?5%
180 16100067 Resistor - 4.7k Q l/8W k5Y0
181 16100069 Resistor - 6.8k Q l/8W 25%
182 16100070 Resistor - 8.2k Q l/8T &5%
183 16100071 Resistor - 10k S2&5% l/8W
184 16100072 Resistor -11 k Q l/8T *5%
185 16100075 Resistor - 15k Q l/8W *5%
186 16100077 Resistor - 18k Q l/8W
187 16100078 Resistor - 22k Q l/8W &5%
188 16100079 Resistor - 22k Q l/8W ~5?40
189 16100080 Resistor - 24k Q l/8T &5Y0
190 16100081 Resistor - 27k Q l/8W &5%
191 16100085 Resistor - 47k Q l/8W 55%
192 16100090 Resistor - 110k Q l/8W
193 16100091 Resistor - 120k Q
194 16100094 Resistor - 160k Q IJ8W
195 16100095 Resistor - 180k L?l/8W &5%
196 16100286 Capacitor - 10OpF50V &10%
197 16100512 Resistor - 6.2k C?1/8T &5%
198 16100513 Resistor -5.1 k Q l/8T A5%
199 16100649 Resistor -620 Q 35% l/8W

200 16100652 Resistor - 3.6k Q 25% l/8W
201 16100666 Resistor - 620k Q 25% 1/8W
202 16100233 Resistor - 4.3k Q l/8W
203 11070654 ‘Fuse - 50A 125V

VT2130 69iA Location and List



32. THERMAL HEAD DRIVE BOARD (C211)

CAPACITOR CONNECTOR DIODE Ic

INDEX

NO.

SYMBOL

NO.

C-)10

C711

C712

C713

C714

C715

C716

C717

C718

C719

SYMBOL

NO.

INDEX

NO. rSYMBOL

NO.

SYMBOL

NO.

C700

C701

C702

C703

C704

C705

C706

C707

C708

C709

t

SYMBOL

NO.

CN701

CN702

CN703

CN704

CN705 1
INDEX

NO.

117

118

I20
]Ig

116

E
SYMBOL INDEX

NO. NO.

D700 123

D701 123

INDEX

NO.
SYMBOL

NO.

lNDEX

NO.

113

114

109

107

109

111

101

106

112

102

INDEX

NO.

105

104

104

111

110

110

110

110

110

110

IC71O

1C711

IC712

1C713

IC714

1C715

IC716

IC717

lc718

IC719

126
]27

129

129

129

129

129
p9

129

129

129

129

129

129

129

129

129

129
1~g

129

C720

C721

C722

C723

C724

C725

C726

C727

C728

129

130

128

129
129

129

129

131

127

IC700

IC701

1C702

IC703

1C704

IC705

IC706

IC707

IC708

IC709

RESISTORCOIL

E

SYMBOL

NO.

L701

L702

L703

L704

L705

TRANSISTOR

m

SYMBOL

NO.

SYMBOL INDEX

NO. NO.

1C730 108

IC731 108

IC732 140

IC733 141

IC734 141

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

INDEX

NO.

INDEX

NO.

SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

IC720

IC721
Ic7~2

IC723

IC724

IC725

1(2726

IC727

IC728

IC729

_E!!__M109

107

103

103

103

109

103

103

103

108

138

139

139

139

139

R700

R701

R702

R703

R704

R705

R706

R707

R708

R709

R71 ()

R711

R712

R713

R714

R715

R716

R717

R718

R719

R720

R72 I

R722

R723

R724

R725

R726

R727

R728

R729

125

125

125

125

125

132

132

132

132

132

132

135

135

135

135

135

135

135

135

135

133

- 133

133

133

133

132

132

133

133

133

VT2130 Location and List



32. THERMAL HEAD DRIVE BOARD (C211)

RESISTOR TEST POINT ZENER DIODE

SYMBOL

NO.

R730

R731

R732

R733

R734

R735

R736

R737

R738

INDEX

NO.

133

134

135

135

136

132

137

133

136

mE

VT2130 701A Location and List



32. THERMAL HEAD DRIVE BOARD (C211)

Index PartNo. Description Q’ty Per
No. Assembly

* C213 8028 Thermal Head Drive Board 1

101 14071596 Ic - SN74LS14NS
102 14071600 IC - SN74LS244NS
103 14071605 TTL -SN74LS157NS
104 14071741 IC - SN74LS32NS
105 14071746 IC - SN74LS240NS
106 14071880 Ic - SN74LS04NS

Index Part No. Description
Q’tyPer

No. Assembly

107 14072081 IC - SN74LS08NS
108 14072203 lC-pPD4311C-35
109 14072250 Ic - SN75LS175NS
110 14072347 IC-SN74LS161NS
111 14072554 IC-SN74LS596NS
112 14072726 IC-SN74LS155NS
113 14080684 IC-S17500A
114 14080686 lc-pPD555G
115 11010328 Connector Pin Contact
116 11020915 Connector-10P
117 11023867 Connector-
118 11022300 Connector-26P
119 11023100 Connector-30P
120 11023858 Connector-20P
121 14000382 Transistor-2SA1037KR
122 14010200 Transistor-2SD633
123 14010835 Diode-lSS190
124 14020833 ZenerDiode-lZ36
125 16001264 Resistor- lS2ti10% 5W
126 16041986 Capacitor-220pF50V
127 16041991 Capacitor-47pF25V
128 16100286 Capacitor-100pF 50VA10%
129 16061139 Capacitor-O.OlpF &20?40
130 16061692 Capacitor-O.OlpF 50V
131 16061537 Capacitor-1000pf 50V&20%
132 16100046 Resistor-300Ql/8W
133 16100049 Resistor-470Sl l/8W25%
134 16100051 Resistor-680S21/8W &5Y0
135 16100053 Resistor- lkS21 /8W&5’XO
136 16100066 Resistor - 3.9k !2 l/8W 35%
137 16100069 Resistor - 6.8k Q l/8W k5°h
138 16070503 Coil -SP0615-100M3R5
139 16027046 FilterDSS306-55Bl 5IM1OO
140 14070542 IC-SN74LSOONS
141 14072052 IC-SSN74LS74ANS

VT2130 71 LocationandList



33. POWER SUPPLY UNIT (C211)

FUSE

E

SYMBOL INDEX

NO. NO.

F101 155

(Socket) 253

Ic

rSYMBOL

NO.

COIL TRANSISTOR PHOT SENSOR

m

SYMBOL INDEX

NO. NO.

Pclol 166

Pc102 166

RC

H

SYMBOL INDEX

NO. NO.

RCIO1 235

RCI02 234

1INDEX

NO. 1INDEX

NO.

E
SYMBOL

NO.

Q1OI

Q102

Q103

Q 104

Q105

INDEX

NO.

172

175

173

174

170

SYMBOL

NO.

LIO1

L201

L202

L203

L204

SYMBOL

NO.

Q201

Q202

Q203

Q204

Q205

INDEX /
I

1
NO.

176

169

168

171

169

IC201

IC202

JC203

IC204

IC205

IC206

IC207

156

158

160

157

157

159

156

4

2

3

1

161
I

I67 IQ206

RESISTOR

INDEX

NO. m SYMBOL

NO.

INDEX

NO.

SYMBOL

NO.

Rlll

R112

R113

R114

RI15

RI 16

RI17

R118

R119

R120

INDEX

NO.

SYMBOL INDEX

NO. NO.

RIOI 181

RI02 178

RI03 193

R104 184

R105 187

R106 177

R107 196

R108 185

RI(N 225

R110 194

SYMBOL

NO.

SYMBOL

NO.

INDEX

NO.

m R221 I 214193

226

219

177

230

201

188

183

223

223

R121

R122

R123

R124

R125

R126

R127

R128

R129

R130

19’7

177

196

229

192

191

179

190

195

198

R201

R202

R203

R204

R205

R206

R207

R208

R209

R21O

199

197

197

182

232

233

215

212

201

208

R211

R212

R213

R214

R215

R216

R217

R218

R219

R220

217

212

219
209

200

211

211

228

222

227

R222

R223

R224

R225

-219

202

223

205

R226

R227

R228

R229

R230

209

210

198

198

180

721A Location and ListVT2130



33. POWER SUPPLY UNIT (C211)

RESISTOR

SYMBOL

NO.

R231

R232

R233

R234

R235

R236

R237

R238

R239

R240

INDEX

NO.

206

224

211

213

231

231

231

231

231

23 I

ZENER DIODE

SYMBOL INDEX

NO. NO.

ZD101 236

ZDI 02 238

ZD103 237
b

SYMBOL

NO.

R241

R242

R243

R244

R245

R246

R247

R248

R249

R250

/ZNR

INDEX

NO.

231

189

204

219

207

219

218

219

219

209

Ef3
SYMBOL INDEX

NO. NO.

ZNRl Ol 239

ZNRIW 240

(Cover) 12

SYMBOL

NO.

R251

R252

R253

R254

R255

R256

R257

R258

R259

R260

INDEX

NO.

217

220

220

214

216

209

203

209

186

186

TRANSFORMER

Em

I T104 I 8

E-1-L

THERMISTOR

w

h ‘1

TRC

+

SYMBOL INDEX

NO. NO.

TRCIOI 162

VARIABLERESISTOR

SYMBOL INDEX

NO. NO.

VR201 165

VR202 163

VR203 164

VR204 164

VT2130 Location and List



Index Patt No. Description Q’ty Per
No. Assembly

136 18061861 Capacitor- O.lpF 250V
137 16061862 Capacitor - 0.068pF 50V
138 16061863 Capacitor - 4700pF 50V
139 16061864 Capacitor - 470pF 50V
140 11020995 Connector - 2P
141 11020997 Connector - 6P
142 11021194 Connector - 3P
143 11031023 Connector-9P
144 14010821 Diode-lSS133
145 14010822 Diode-lSS137
146 14010910 Diode-FE30DP
147 14020517 Diode-10DF2
148 14020534 Diode-10DF6
149 14020742 IC - SB80
150 14021010 Diode-lSS270A
151 14021013 Diode- lN4004
152 14021047 Diode-C16P20F
153 14021048 Diode- UF4006
154 14021049 Diode-llDF2
155 11070710 Fuse- 10A125V
156 14080344 lc-pPc494c
157 14080612 IC-AN78M12
158 14080674 lC-pPC1093J
159 14080776 IC-M519779
160 14080825 lC-pPC7812HF
161 16070106 Coil-SBC-33
162 14050204 Triac-TM1641S-L
163 16010843 Resistor - 5KQ t20% l/2W
164 16018137 Variable Resistor - lkQ
165 16518145 Variable Resistor - 5kQ 0.5W
166 14030519 Photo Coupler -TLP621 -
167 14000072 Transistor - 2SC372Y
168 14000135 Transistor - 2SA1015-Y
169 14000291 Transistor - 2SA102OY
170 14000296 Transistor - 2SC2655-Y

‘yy PartNo. Description Q’ty Per
Assembly

171 14000311 Transistor - 2SC1740
172 14010470 Transistor - 2SC3714
173 14010893 Transistor - 2SC14055
174 14010894 Transistor - 2SC2333
175 14010912 Transistor - 2SK1249
176 14010913 Transistor - 2SK429
177 16000650 Resistor -1OQ 25% 1W
178 16001026 Resistor Array -lkQ lW &5%
179 16001178 Resistor Array - 3300hm *5% 1W
180 16001248 Resistor - 620f2 ?5% 3W
181 16001538 Fuse Resistor - 6.8Q &5% 1.6W
182 16001539 Resistor - 120Q 510% IOW
183 16001540 Resistor - 510Q A5% 2W
184 16001541 Resistor - 33KQ &5% 3W
185 16001542 Resistor - 10Q *5% 3W
186 16001543 Resistor - 470S225% 2W
187 16001544 Resistor - 2.2S2&5% 3W
188 16001545 Resistor - 0.22f2 &5% 3W
189 16001546 Resistor - 33S2&5% 3W
190 16001547 Resistor - 20KS2&5% 3W
191 16001548 Resistor - 30C! &5% lW
192 16001549 Resistor - 39KQ &5%1 W
193 16001550 Resistor - 82S2A5% lW
194 16001551 Resistor - 82KQ 35%1 W
195 16001552 Resistor - 47Q &5% 2W
196 16001553 Resistor - 47KQ Y5% 2W
197 16001554 Resistor - 10S2&5% 2W
198 16001555 Resistor -5.1 Q ?5% 2W
199 16001556 Resistor -51 Q *5% 2W
200 16011315 Resistor - 10f2 55% 0.25W
201 16011402 Resistor -51 Q *5% 0.25W
202 16011827 Resistor - 100S2k5°h 0.25W
203 16011831 Resister - 470Q k5% 0.25W
204 16011897 Resistor - 120!2 35% 0.25W
205 16011906 Resistor - 430f2 &5%1 /4W

VT2130 73\A , Location and List



34. AC DRIVE BOARD (C211)

CAPACITOR

H
SYMBOL INDEX

NO. NO.

C301 ]~3

C302 122
C303 127

RELEY

SYMBOL INDEX

NO. NO.

RA301 109

RA302 110

RA303 109

RA304 109

RA305 109

RA306 108

RA307 110

COIL CONNECTOR

E
SYMBOL INDEX

NO. NO.

L301 124

L302 124

RESISTOR

SYMBOL INDEX

NO. No.

R301 119

R302 120

R303 126

R304 125

,
SYMBOL INDEX

NO. NO.

CN301 102

CN 302 105

CN303 106

CN304 104

CN305 I03

ST

33
SYMBOL INDEX

NO. NO.

ST301 116

DIODE

SYMBOL

NO.

D301

1)302

D303

1>304

D305

D306

D307

i

INDEX

NO.

113

113

113
113

113

114

113

TRANSISTOR

RI
SYMBOL INDEX

NO. NO.

Q301 111

Q302 112
I , 1

FUSE

w

SYM!30L INDEX

NO. NO.

FU301 107

ZENERDIODE

m

SYMBOL INDEX

NO. NO.

ZD301 115

NOISE KILLER

IYMBOL

NO.

CR30 1

CR302

CR303

CR304

CR305

CR306

CR307

CRXNI

ZNR

INDEX

NO.

128

128

128

128

128

128

128

128

SYMBOL INDEX

NO. NO.

ZNR301 118

PHOTOTHYRISTOR

SYMBOL INDEX

NO. NO.

I PC301 I 117
I

VT2130 74 LocationandList



34. AC DRIVE BOARD (C211) Rev. 11/8/94

ndex
Part No. Description

Q’ty Per
No. Assembly

* (2201 8057 AC Drive Board - 120V 1

* C201 8055 AC Drive Board -11 O/220/240V 1

1 C201 8060 Grounding Wire 1

ndex
No. Part No. Description

Q’ty Per
Assembly

102 11020919 Connector - 12P

103 11020958 Connector - 2P

104 11021048 Pin Housing - Mate-N-Lock - 3P

105 11031388 Connector - 7P

106 11031493 Connector

107 11070389 Fuse - 25A

107 11070641 Fuse - 2.5A

108 12081041 Power Relay - DC24V

109 12081245 Relay - DC24V

110 12081246 Relay - AC100V

111 14010289 Transistor - 2S(22749

112 14010366 Transistor - 2SD799

113 14010611 Diode - 1S1588

114 14020110 Diode - V06C

115 14020426 Zener Diode -RD12FB2

116 14020646 Diode - S5VB20

117 14030519 IC - EE-TLP621

118 14040143 Varistor - SNR221 KD-10

119 16001138 Resistor -1 Q 5T &10%

120 16001139 Resistor -6.8 Q 5T &10%

122 16041196 Capacitor 100pF 50V

123 16041534 Capacitor - 100pF 200V

124 16070001 coil - SN-8S-500
125 16114511 Resistor -510 Q l/4T &5%

126 16114911 Resistor -910 S2l/4T 5%

127 16061752 Capacitor - 0.022pF 250V

128 16021501 Capacitor - O.lpF 120S2 330%

129 12081042 Power Relay - DC24V

VT2130 75 Location and List



35. MAIN HARNESS (C211)

107
118

CN
125 CN 106,

103 133

CN110 ;:
. *

CN113 CN112 CN170 124 TM4
105 105 105 125 110
128 121 126

CN 1
104 1

I 1 II
108 cN
122 401 F~

113 106 109

&

109
134

T

CN120

105 103

134

m

125 123
CN123

mm

lllhl-1~1

104
127

TM115

105 106

121 109 129

CN902
123

CNI 50
128 120

L = -

CN121

~~ h

CN 109

CN114 CN115
164 123

CN 110
190 131

c-l
CN163

109 CN —
CN301 123 122 —

CN51O
105

CN119
CN116 CN133

124 105 CN _
102 105 b 128 117 —
119 126 103 105

120 128

u
108

cN503 122

114
135

12

36

VT2130 76 Location and List



35. MAIN HARNESS (C211)

ndex Part No. Description Q’ty Per
No. Assembly

* C211 8192 Main Harness 1

101 11000290 Fastening Receptacle

nd)( Part No. Description
Q’ty Per

. Assembly

102 11001148 Terminal
103 11001149 Terminal

104 11001169 Fastening Receptacle
105 11001204 Socket - Mate-N-Lock
106 11001205 Terminal
107 11001206 Socket - Mate-N-Lock
108 11001247 Terminal
109 11001249 Receptacle Terminal

110 11001327 Contact
111 11001328 Contact
112 11001348 Pin Contact

113 11001374 Terminal
114 11001433 Pin
115 11001530 Pin Contact
116 11001531 Pin Contact

117 11001532 Pin Contact
118 11020185 Connector-4P
119 11021250 Connector-2P
120 11021258 Connector-2P
121 11021426 Connector-3P
122 11021617 Receptacle Housing -9P

123 11021620 Connector-3P
124 11021629 Connector-10P
125 11021633 Connector-4P
126 11021634 Connector-5P
127 11021691 Connector-3P
128 11021692 Connector-2P
129 11021749 Connector-6P
130 11021775 Receptacle Housing -8P
131 11021912 Connector-4P
132 11021966 Connector-4P
133 11022061 Connector-6P
134 11022436 Connector-12P
135 11023243 Connector-3P
136 11030710 Connector-40P

VT2130 77 LocationandList



36. AC DRIVE HARNESS (C211 ) 106
109

106
109

@

TM
352 TM TM

352352
116
117

m

107 107
108 108

3

u

TT
505 506

VT2130

p

TM
351 TM TM

351 351

TM350

TM350

‘06 TM350
109 ,

CN124
CN302 CN303 CN305

116
117 113

115

110
112

113 112

114 113

?

CN
501

1

CN502

110 CN311
119

117
118

FCN520

78

.,. .. .

03
04

J=

101
’50’ 102

111
120

h)TT
510 511

101 101
102 102

105
106

Location and List



36. AC DRIVE HARNESS (C211) Rev. 5/92

Index Part No. Description Q’ty Per
No. Assembly

* C213 8187 AC Drive Harness - 120V 1
k C213 8176 AC Drive Harness -11 O/220/240V 1

Index Part No. Description Q’ty Per
No. Assembly

101 11020086 Sleeve -250
102 11000858 Receptacle -6.35 x 6.35
103 11020094 Receptacle Housing
104 11000280 Fastening Receptacle
105 11021408 Connector -1 P
106 11001168 Fastening Receptacle
107 11020321 Insulation Sleeve
108 11000885 Fastening Receptacle
109 11021691 Connector - 3P
110 11040462 Socket
111 11000916 Pin - Mate-N-Lock
112 11023235 Connector - 3P
113 11001190 Socket - Mate-N-Lock
114 11021351 Connector - 3P
115 11021377 Connector -5265- 7P
116 11021258 Connector - 2P
117 11001149 Terminal
118 11021259 Connector - 3P
119 11023236 Connector - 2P

VT2130 79 Location and List



37. DECAL AND DOCUMENT (C211)

Master Cut Button.

1 2

3 4 5 6

[

I
f \

ON
Printing density

Emml
Lighter Darker ~

OFF

o adm\ )

7 8 10

0

Feeder

Ezz21 ‘ =
ix

IDrum rotation

button. I
LQJ

80 Location and List



37. DECAL AND DOCUMENT (C211)

9

Drum unit
redacernent.

Ink replenishment.

mo

VT2130

13

●

✎E
11X17

●

“Q

.8’ ,x14

,8’ JXll

.
D

.512 X8’

.

.
●

●

☛

✠

✎

●

✎

:C7
.51 ,x8’

.u

. 8’a Xll

L
. 8’, xl4

D
● —

11X17
.

14

(’How to oDeratej
I

\ /

ED
F ‘“’””’

~lz?!aH
1-----

L-m 10.!

ck4 *.*-*.
/ .>.”. -

. . . . . . . . . . . . . . . . . .

n., . a “,.,691 **.

N..,, ~
1“. Woe.-q 00#. 0!

., .IW.8 W, “

~~ “.‘-”

Ill I-J
....,--,...?,.t.sd -*MI..

III ,1., .+ L.=.

I
r

,.olwr! M,lmQl Id ‘*

. . !-M,r*..*,mu MM- m, f!a - @.*..
m s“

+-J-u&d ~~ #,

r (zmq
...... . .
El~d-*-

ClPM”( s,.,, -*1

o “-..........
i O &a

,,.,. m *.U u., ,.,

81 Location and List



38. ACCESSORIES AND SPECIAL TOOLS (C211)

/----

Location and List



38. ACCESSORIES AND SPECIAL TOOLS (C211) Rev. 1/92

ndex
No. Part No. Description Q’ty Per

Assembly

1 C204 8721 Thermal Head Cleaner 1
2 C207 4010 Master Roll Flange - LG 1
2 C213 4041 Master Roll Flange - B4 1
3 C201 3020 Left Bracket - Original Tray 1
4 C201 3023 Right Bracket - Original Tray 1
5 08030017 Knob Screw - M4x6.5 1
6 C203 3075 Original Exit Tray 1
7 C200 3053 Magnet Catch 1
8 C522 2450 Decal Sheet 1
9 C200 9002 Image Shifting Guage 1

10 C2009001 Drum Guage 1
11 99992131 Test Chatt 1
12 C522 2434 Grounding Plate 1
13 C522 2421 Bottom Plate 1
14 C522 2423 Cushion Seal - 10x19 1
15 C522 2431 Side Fence 1
16 C522 2417 Cover Stopper Supporter 1
17 C522 2413 Cover Stopper 1
18 C522 4218 Cassette Cover 1
19 C522 2432 Rear Fence 1
20 55076828 Rubber Plate - Feed Table 1
21 C522 2411 Cassette Body 1
22 C522 2435 Screw - M3 1
23 C522 2433 Plate Nut 1
24 C207 4011 Master Flange Decal - LG/B4 1
24 C211 4026 Master Flange Decal - A4 1

VT2130

ndex
No. Part No. Description Q’ty Per

Assembly

101 0413 O052Z Tapping Screw - M3x5
102 0433 O082Z Tapping Screw - M3x8
103 0323 O060Z Philips Sunk Screw - M3x6

87 Location and List



39. TABLE/DRUM BOX (C211 )

o10 Q101

I
,..

‘.,.

/“

VT2130 8a Location and List



39. TABLE/DRUM BOX (C211) Rev. 05/92

ndex Part No. Description Q’ty Per
No. Assembly

1 C200 9101 Drawer 2
2 C20091 02 Table Stud 2
3 C52621 50 Drum Decal - Black 1
4 C526 2151 Drum Decal - Red 1
5 C52621 52 Drum Decal - Blue 1
6 C52621 53 Drum Decal - Green 1
7 C526 2154 Drum Decal - Brown 1
8 C5262113 Option Drum Case 1
9 C534 2131 Decal - A4 1
9 C533 2131 Decal - B4 1
9 C535 2131 Decal - LT 1

10 C2009105 Magnet Catch 1
11 C200 9107 Caster 2
12 C52621 10 Decal - Drum Case 1
13 C200 9104 Hinge 1

ndex
1

Part No. Description Q’ty Per
No. Assembly

100 0584 OIOOZ Hexagon Bolt - M4xI0
101 032401 OOZ Sunk Screw - 4x1O
102 0588 0120Z Hexagon Bolt - M8x12

VT2130 89 Location and List





PN: RCPC2105

C216
PARTS CATALOG





DOCUMENTATION HISTORY
REV. NO. DATE COMMENT

* 2/95 First Printing

1 1/97 Revised Pages/Reprint

LEGEND

PRODUCT CODE COMPANY
GESTETNER RICOH SAVIN

C216 5325 VT2105

C532 Tape Marker Type 20





C216 PARTS LOCATION AND LIST
LOCATION OF UNIT . . . . . . . . . . . . . . . . . . . . . . . . . . .   2
 1. EXTERIOR I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   8
 2. FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  10
 3. DRIVE SECTION 1 . . . . . . . . . . . . . . . . . . . . . . . . .  12
 4. DRIVE SECTION 2 . . . . . . . . . . . . . . . . . . . . . . . . .  14
 5. PAPER TABLE. . . . . . . . . . . . . . . . . . . . . . . . . . . . .  16
 6. PAPER TABLE DRIVE. . . . . . . . . . . . . . . . . . . . . . .  18
 7. PAPER FEED AND SEPARATION ROLLER . . . . .  20
 8. PAPER SEPARATION ROLLER . . . . . . . . . . . . . . .  22
 9. PAPER FEED DRIVE . . . . . . . . . . . . . . . . . . . . . . .  24
10. 2ND FEED ROLLER . . . . . . . . . . . . . . . . . . . . . . . .  26
11. 2ND FEED DRIVE . . . . . . . . . . . . . . . . . . . . . . . . . .  28
12. PRESS ROLLER. . . . . . . . . . . . . . . . . . . . . . . . . . .  30
13. AIR KNIFE SECTION . . . . . . . . . . . . . . . . . . . . . . .  32
14. PAPER DELIVERY 1 . . . . . . . . . . . . . . . . . . . . . . . .  34
15. PAPER DELIVERY 2 . . . . . . . . . . . . . . . . . . . . . . . .  36
16. DELIVERY TABLE. . . . . . . . . . . . . . . . . . . . . . . . . .  38
17. DRUM SECTION 1 . . . . . . . . . . . . . . . . . . . . . . . . .  40
18. DRUM SECTION 2 . . . . . . . . . . . . . . . . . . . . . . . . .  42
19. DRUM SECTION 3 . . . . . . . . . . . . . . . . . . . . . . . . .  44
20. DRUM SECTION 4 . . . . . . . . . . . . . . . . . . . . . . . . .  46
21. SCANNER SECTION 1. . . . . . . . . . . . . . . . . . . . . .  48
22. SCANNER SECTION 2. . . . . . . . . . . . . . . . . . . . . .  50
23. SCANNER SECTION 3. . . . . . . . . . . . . . . . . . . . . .  52
24. SCANNER SECTION 4. . . . . . . . . . . . . . . . . . . . . .  54
25. PLOTTER/MASTER FEED SECTION 1 . . . . . . . . .  56
26. PLOTTER /MASTER FEED SECTION 2 . . . . . . . .  58

27. PLOTTER/MASTER FEED SECTION 3 . . . . . . . . .  60
28. MASTER EJECT SECTION 1 . . . . . . . . . . . . . . . . .  62
29. MASTER EJECT SECTION 2 . . . . . . . . . . . . . . . . .  64
30. ELECTRICAL SECTION . . . . . . . . . . . . . . . . . . . . .  66
31. TABLE/DRUM BOX . . . . . . . . . . . . . . . . . . . . . . . . .  68
32. MAIN CONTROL BOARD . . . . . . . . . . . . . . . . . . . .  70
33. IMAGE PROCESSING BOARD . . . . . . . . . . . . . . . .  74
34. A/D CONVERSION BOARD. . . . . . . . . . . . . . . . . . .  78
35. POWER SUPPLY UNIT . . . . . . . . . . . . . . . . . . . . . .  82
36. AC DRIVE BOARD . . . . . . . . . . . . . . . . . . . . . . . . . .  86
37. MAIN HARNESS . . . . . . . . . . . . . . . . . . . . . . . . . . .  88
38. AC DRIVE HARNESS . . . . . . . . . . . . . . . . . . . . . . .  90
39. DECAL AND DOCUMENT . . . . . . . . . . . . . . . . . . . .  92
40. ACCESSORIES AND SPECIAL TOOLS . . . . . . . . .  96

C216 PARTS INDEX
PARTS INDEX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   2

C532 TAPE MARKER               
PARTS LOCATION AND LIST
LOCATION OF UNIT . . . . . . . . . . . . . . . . . . . . . . . . . . .  2
 1. MIDI SORTER I . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
 2. MIDI SORTER II . . . . . . . . . . . . . . . . . . . . . . . . . . . .  6
 3. SORTER BOARD. . . . . . . . . . . . . . . . . . . . . . . . . . .  8
 4. SORTER HARNESS . . . . . . . . . . . . . . . . . . . . . . . . 10

C532 TAPE MARKER PARTS INDEX
PARTS INDEX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2

C216
TABLE OF CONTENTS





C216
PARTS LOCATION AND LIST





This section instructs you as to the numbers and names of parts on this machine.



LOCATION OF UNIT

. EXTERIOR (C216)

See Page 8

L DRIVE SECTION 2 (C216)

See Page 14

?. FRAME (C216)

See Page 10

5. PAPER TABLE (C216)

See Page 16

3.DRIVE SECTION 1 (C216)

See Page 12

6. PAPER TABLE DRIVE (C216)

See Page 18

VT2105 2 Parts location and List



LOCATION OF UNIT

VT2105 3 Parts location and List



LOCATION OF UNIT

3. AIR KNIFE SECTION (C216)

See Page 32

16. DELlVERY TABLE (C216)

See Page 38

14. PAPER DELlVERY 1 (C216)

See Page 34

17. DRUM SECTION 1 (C216)

See Page 40

15. PAPER DELlVERY 2 (C216)

See Page 36

18. DRUM

See Page 42

Parts location and List ,



LOCATION OF UNIT

19. DRUM SECTION 3 (C216)

See Page 44

22. SCANNER SECTION 2 (C216)

See Page 50

20. DRUM SECTION 4 (C216)

see Page 46

23. SCANNER SECTION 3 (C216)

see Page 52

21. SCANNER SECTION 1 (C216)

see Page 48

24. SCANNER SECTION 4 (C216)

See Page 54

5 Parts location and List



LOCATION OF UNIT

25. PLOTTER/MASTER FEED SECTION 1 (C216)

See Page 56

28. MASTER EJECT SECTION 1 (C216)

see Page 62

26. PLOTTER/MASTER FEED SECTION 2 (C216)

See Page 58

29. MASTER EJECT SECTION 2 (C216)

see Page 64

27. PLOITER/MASTER FEED SECTION 3 (C216)

See Page 60

30. ELECTRICAL SECTION (C216)

See Page 66

6 Parts location and List



LOCATION OF UNIT

31. TABLE/DRUM BOX (C216)

See Page 68

VT2105 Parts location and List



1. EXTERIOR (C216)

VT2105 8 Parts location and List



   1 C201 2417 Box Door Sheet  1    
   2 C203 2761 Master Eject Box Door  1    
   3 C201 2437 Master Eject Sheet  1    

  4 C203 2765 Master Eject Cover  1    
   5 C203 3075 Original Exit Tray  1    
   6 C201 3023 Right Bracket - Original Tray  1    
   7 C215 2430 Operation Panel Cover  1    
   8 C203 2431 Rear Bracket  1    
   9 C203 2430 Rear Cover Bracket  1    

 10 C203 2756 Rear Cover  1    
 11 C201 2462 Decal - Original Table  1    
 12 C210 2801 Rear Cap - Small  1    
 13 C216 2761 Decal - Drum Replacement - LT  1    
 13 C216 2771 Decal - Drum Replacement - A4  1    
 14 C203 2744 Plotter Unit Cover  1    
 15 C201 2431 Support Cover  1    
 16 C203 2731 Decal - Master Eject Open  1    
 17 C203 2742 Decal - Drum Operation  1    
 18 C216 2702 Front Cover  1    
 18 C216 2712 Front Cover - A4  1    

 19 C201 2466 Decal - Counter  1    
 20 C213 2406 Lower Hinge - Front Door  1    
 21 C213 2407 Hinge Bracket  2    
 22 C216 2705 Front Door Ass’y LT  1    
 23 C200 2434 Micro Switch Actuator  1    
 24 C213 2435 Magnet Plate  1    
 25 C216 2405 Upper Hinge - Front Door  1    
 26 5054 0536 Magnet Catch Ass’y  2    
 27 C201 2427 Key Counter Cover  1    
 28 C201 3020 Left Bracket - Original Tray  1    
 29 C203 2758 Rear Cover Cap  1    

100 0964 4008Z Tapping Screw W/Washer - M4x8
101 0803 0017 Knob Screw - M4x6.5      
102 0314 0080Z Philips Screw - 4x8      
103 0801 1004 Screw - M4x4  
104 0344 0080D Philips Truss Head Screw - M4x8   
105 0434 0082Z Tapping Screw - M4x8     
106 0965 4010Z Tapping Screw W/T Flat Washer - M4x10  
107 0802 5149 Tapping Screw - M4x9     
108 0354 0050D Screw - M4x5  
109 0434 0082W Tapping Screw - M4x8     
110 0314 0060Z Philips Pan Head Screw - M4x6
111 0343 0060D Philips Truss Head Screw - M3x6   
112 0965 3010Z Tapping Screw W/T Flat Washer - M3x10  
113 0951 3006Z Philips Screw With Flat Washer - M3    
114 0323 0100Z Philips Sunken Head Screw - M3x10

1. EXTERIOR (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 9 Parts Location & List



2. FRAME (C216)

VT2 105 10 Parts location and List



   1 C203 3037 Slide Rail 2    
   2 C203 2091 Front Shaft 1    
   3 C203 2092 Roller - Front Shaft 2    
   4 C201 3004 Stopper Stud 1    
   5 C213 2117 Right Grip - Paper Delivery 1    
   6 C203 2085 Right Fixing Plate 1    
   7 C200 3006 Stopper 1    
   8 C203 2120 Right Grip - Paper Feed 1    
   9 C203 2094 Harness Cover 1    
 10 C203 2096 Bottom Stay Nut 4    
 11 C222 2072 Bottom Stay 2    
 12 C203 2026 Lever Bracket - Paper Feed 1    
 13 C224 2015 Bracket - Image Processing Board 1    
 14 C203 2055 Left Grip - Paper Feed 1    
 15 C200 4520 Lock Pin - Drum 2    
 16 C200 3716 Cushion Shaft 1    
 17 C203 2041 Left Fixing Plate 1    
 18 C203 2052 Left Grip - Paper Delivery 1    
 19 C200 3956 Middle Lever Spring 1    
 20 C200 3953 Middle Lever 1    
 21 5403 2075 Stepped Screw 4    
 22 5054 0536 Magnet Catch Ass’y 1    
 23 C200 3957 Lower Lever Spring 1   
 24 C200 3954 Lower Lever 1    
 25 C203 3509 Upper Lever 1    
 26 C213 2048 Left Side Plate 1    
 27 C219 4505 Drum Stopper Ass’y 1    
 28 C215 4528 Plate Spring - Drum Rail 1    
 29 C211 2023 Left Bracket - Operation Panel 1    
 30 C203 2093 Shaft 1    
 31 C215 4533 Spring Plate 1    
 32 C215 4502 Drum Rail Stay 1    
 33 C201 2404 Operation Panel Bracket 1    
 34 C209 4190 Stud 2    
 35 C200 2232 Drive Shaft 2    

 36 C213 2030 Magnet Catch Bracket 1    
 37 C203 8074 Harness Stay 1    
 38 5501 4719 Rubber Ring - Stopper 1    
 39 C201 4604 Drum Rail Roller 2    
 40 C219 4506 Stopper Base 1    
 41 C201 4532 Drum Stopper Roller 1    
 42 C201 4531 Drum Stopper Pawl 1    
 43 C201 4533 Drum Stopper Spring 1    
 44 C203 2020 Right Bracket - Operetion Panel 1    
 45 C203 4511 Spring Plate Supporter 1    
 46 C224 4512 Grounding Spring Plate 1    
 47 A030 1339 Plate Nut-key Counter 1    
 48 C215 4532 Locking Arm 1    
 49 C207 2005 Seal - 30 1    
 50 C215 4515 Drum Lock Link 1    
 51 C215 4511 Drum Lock Lever 1    
 52 C215 4514 Drum Lock Knob 1    
 53 C215 4510 Drum Release Knob Ass’y 1    
 54 C203 2759 Master Cutter Decal 1    

2. FRAME (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 11 Parts Location & List



100 0314 0080Z Philips Screw - 4x8      
101 0713 0050B Hexagon Nut - M5   
102 0434 0100Z Pan Head Self-tapping Screw - M4x10    
103 0705 0040B Toothed Washer
104 0315 0120Z Philips Screw - 5x12     
105 0801 1004 Screw - M4x4  
106 0951 5030Z Philips Screw With Flat Washer - M5    
107 0805 6009 Rubber Foot    
108 0807 3083 Washer    
109 0314 0060Z Philips Pan Head Screw - M4x6
110 1106 0554 Locking Support    
111 0434 0080Z Tapping Screw - M4x8     
112 0951 3006Z  Philips Screw With Flat Washer - M3    
113 0801 1135 Philips Pan Head Screw - M3x3
114 0720 0050Z Retaining Ring - M5      
115 0622 0250E Spring Pin M2x250  

A

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 11 Parts Location & List



3. DRIVE SECTION 1 (C216)

VT2105 12 Parts location and List



   1 C213 2218 Stud & Gear - 30T 1    
   2 C201 4561 Drum Clamper Roller 2    
   3 C200 4551 Slide Guide 2    
   4 C207 4554 Solenoid Lever 2    
   5 C200 4561 Clamper Spring 2    
   6 C207 8212 Master Eject Solenoid 2    
   7 C215 2080 Solenoid Bracket 1    
   8 C215 8116 Ink Detecting Board 1    
   9 C213 6030 Reinforcement Plate 1    
 10 C203 8091 Drum Harness 1    
 11 C201 2211 Stud 2    
 12 C203 2304 Support Side Plate     
 13 C209 4516 Slide Guide - Drive Shaft 1    
 14 C200 2308 Image Shifting Arm - Small 1    
 15 C200 2311 Image Shifting Link 2    
 16 C201 2217 Gear - 50T 2
 17 C200 4553 Slide Shaft 2    
 18 C201 8061 Motor - DC25.8W 1    
 19 C200 2248 Fixing Plate 1    
 20 C203 2315 Tension Shaft 1    
 21 C203 2317 Pulley - 26Z 1    
 22 C203 2316 Timing Belt 1    
 23 C203 2303 Snap Bushing 1    
 24 0701 0030Z  Flat Washer 1    
 25 C200 2339 Blake Spring 1    
 26 C200 2338 Gear - 20T 1    
 27 C200 8450 Encorder 3    
 28 C200 2321 Bracket - Image Shifting Unit 1    
 29 C201 2221 Gear - 40T 1    
 30 C201 2222 Coupled Gear - 20T & 60T 1    
 31 C200 2331 Gear - 20T 2    
 32 C200 2332 Gear - 16T 1    

 33 C201 2226 Gear - 22T 2    
 34 C200 2302 Image Shifting Arm - Large  1    
 35 C200 2266 Bearing Holder 2 

 36 C213 2330 Drum Drive Gear Pulley - Ass’y  1    
 37 C207 4555 Rubber Seal - 8x14x2  2    
 38 C215 4517 Connector Lock Arm  1    
 39 C215 4535 Connector Bracket  1    
 40 C215 4537 Connector Lock Lever  1    
 41 C215 4539 Connector Spring  2    
 42 5403 2075 Stepped Screw  2    
 43 C201 5080 Separation Roller Pressure Spring     1    
 44 C209 8234 Drum Lock Solenoide  1    
 45 C215 4536 Ink Detecting Board Bracket  1    

3. DRIVE SECTION 1 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 13 Parts Location & List



100 0713 0050B    Hexagon Nut - M5   
101 0314 0080Z    Philips Screw - 4x8      
102 0622 0060E    Spring Pin - 2x6mm
103 0623 0120E    Spring Pin - 3x12mm     
104 0951 3005Z    Philips Pan Head Screw - M3 x 5   
105 0951 3006Z    Philips Screw With Flat Washer - M3    
106 0314 0100Z    Philips Screw - 4x10     
107 0805 3104 Ball Bearing - 8x22x7mm
108 0960 4008Z    Flange Head Screw - 4 x 8     
109 0720 0080Z    Retaining Ring - M8      
110 0807 7013 Spacer - 10.2 x 14 x 0.2 mm   
111 0804 4046 Spring Pin - 4x16  
112 0594 0080E    Bolt - M4x8   
113 0804 4048 Spring Pin - 4x20  
114 0725 0100Z    Retaining Ring - M10     
115 0805 3134 Ball Bearing - 10x26x8mm      
116 0720 0120Z    Retaining Ring - M12     
117 0740 3012 Ball Bearing - 12x28x8   
118 0707 6040B    Bushing - 6x4mm    
119 0807 2071 Washer - 3.1x7x0.2mm    
120 0573 0050E    Hexagon Headless Set Screw - M3x5
121 0313 0040Z    Philips Pan Head Screw - M3x4
122 0707 6080B    Bushing - 6x8mm    
123 0707 6120B    Bushing - 6x12mm   
124 0720 0040Z    Retaining Ring - M4      
125 0720 0050Z    Retaining Ring - M5      
126 0951 5008Z    Philips Screw With Flat Washer - M5x8  
127 0801 1135 Philips Pan Head Screw - M3x3
128 0623 0140E    Spring Pin - 3x14mm     
129 0313 0050Z    Philips Screw - 3x5      

A

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 13 Parts Location & List



4. DRIVE SECTION 2 (C216)

VT2105 14 Parts location and List



   1 C207 8451 Main Motor - DC80W 1    
   2 C200 2221 Collar - Pressure Cam Shaft 1    

   3 C200 2225 Pressure Cam Shaft 1    
   4 C200 2224 Plate Nut - Print Pressure Cam 1    
   5 C213 5560 Print Pressure Cam 1    
   6 C203 2312 Pulley 1    
   7 C207 2209 Pulley - 60Z 1    
   8 C203 2327 Pulley Flange 1    
   9 C203 2326 Gear - 90Z 1    
 10 C200 2210 Driven Shaft Ass’y 1    
 11 C200 2267 Spacer 2    
 12 C200 2217 Collar 1    
 13 C203 8453 Rectification 2    
 14 C207 2210 Timing Belt - 100S 4.5M 297 1    
 15 C203 2311 Gear Flange 1    
 16 C203 2215 Gear - 18T 1    
 17 C200 6053 Gear - 40T 1    
 18 C203 2216 Driven Shaft 1    
 19 C203 2309 Pulse Disk 1    
 20 C200 2205 Bracket - Drum Rotation Sensor 1    
 21 C207 2207 Pulley - 12Z 1    
 22 C207 2211 Bearing Stopper 1    
 23 C203 2306 Support Side Plate - Aid 1    

100 0960 4008Z    Flange Head Screw - 4 x 8     
101 0713 0050B    Hexagon Nut - M5   
102 0574 0040E    Hexagon Headless Set Screw - M4x4
103 0720 0080Z    Retaining Ring - M8      
104 0807 7013 Spacer - 10.2 x 14 x 0.2 mm   
105 0804 6092 Hexagonal Set Screw     
106 0960 4008Z    Flange Head Screw - 4 x 8     
107 0595 0120E    Socket Screw - M5x12     
108 0740 3012 Ball Bearing - 12x28x8   
109 0712 0060Z    Hexagon Nut - M6   
110 0807 7040 Spacer 12.5mm x 22mm x 0.5    
111 0741 3908S    Bearing   
112 0314 0060Z    Philips Pan Head Screw - M4x6
113 0315 0060Z    Philips Screw - 5x6      
114 0623 0200E    Spring Pin - 3x20mm     
115 0741 3807S    Bearing   
116 0804 4046 Spring Pin - 4x16  
117 0574 0050E    Hexagon Headless Set Screw - M4x5
118 Aw02 0041 Photointerruptor - EE-SX450-P1    
119 0314 0080Z    Philips Screw - 4x8      
120 0314 0120Z    Philips Screw - 4x12     

4. DRIVE SECTION 2 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 15 Parts Location & List



5. PAPER TABLE (C216)

VT2105 16 Parts location and List



   1 5506 1536 Screw - M4x6  2    
   2 5070 0923 Spring Washer - Rotating Table 2    
   3 C200 5285 Side Pad 2    
   4 C200 5287 Rubber Plate - Paper Feed 2    
   5 C201 5015 Seal - M10 2    
   6 C209 5092 Rubber Plate Lever 2    
   7 C207 5279 Left Side Plate - Paper Feed 1    
   8 C200 5274 Right Side Plate - Paper Feed 1    
   9 5214 5235 Paper Feed Sensor 1    
 10 C203 5087 Rubber Plate - Feed Table 1    
 11 C215 5089 Paper Feed Table 1    
 12 C213 2453 Decal - Paper Feed Table 1    
 13 C203 5121 Bushing - 8x12x9mm 4    
 14 5600 1107 Snap Retainer - 12 4    
 15 C200 5038 Screw Collar 2    
 16 C203 5114 Bushing - 3x6x3mm 1    
 17 C203 5116 Washer - 6x13x12mm 1    
 18 C203 5113 Bushing - 6x9x3mm 1    
 19 C203 5109 Knob Screw 1    
 20 C203 5131 Gear Cover 4    
 21 C200 5335 Side Plate Slider 2    
 22 C207 5028 Paper Feed Rack 2    
 23 C203 5142 Rack Shaft 4    
 24 5606 2310 Roller 4    
 25 C224 5126 Right Rack - Paper Feed 1    
 26 C200 5042 Rear Shaft - Paper Feed 1    
 27 C203 5122 Front Shaft - Paper Feed 1    
 28 C215 5040 Actuator - Table Lower Limit Switch         1  
 29 5505 7197 Spring - Hinge - Inking 2    
 30 5309 1023 Pinion Paper Feed Table 1    
 31 C203 5105 Supporter 1    
 32 C207 5120 Position Indicater 1    
 33 C201 2443 Feed Stand Cover Sheet  1    
 34 C203 2422 Feed Stand Cover  1    
 35 C201 5125 Shoulder Screw - M4  1    

 36 C203 5119 Arm - Paper Feed Table  1    
 37 C200 5025 Paper Feed Plate Shield  1    
 38 C211 5103 Paper Feed Bottom Plate - LT  1    
 38 C211 5104 Paper Feed Bottom Plate - A4  1    
 39 C203 2716 Decal - Paper Size - LT  1    
 39 C204 2718 Decal - Paper Size - A4  1    
 40 C224 5128 Left Rack - Paper Feed  1    
 41 C203 8365 Grounding Wire  1    
 42 C203 5148 Fixing Plate  1    
 43 C215 5095 Seal  1    
 44 C203 8098 Grounding Wire  1    

 45 C203 8204 Grounding Wire  1    

100 0701 0080Z    Flat Washer - M8   
101 0323 0100Z    Philips Sunken Head Screw - M3x10
102 0313 0100Z    Philips Pan Head Screw - M3x10    
103 0951 4010Z    Philips Screw With Flat Washer M4 x     
104 0720 0040Z    Retaining Ring - M4      
105 0720 0060Z    Retaining Ring - M6      
106 0951 4008Z    Philips Screw With Flat Washer - M4x8  
107 0710 0030Z    Hex Nut 3
108 0701 0040Z    Flat Washer - M4   
109 0951 3006Z    Philips Screw With Flat Washer - M3    
110 0965 3010W    Tapping Screw With Flat Washer - M3x10
111 1403 0539 Photointerruptor - EE-SX450-P1    
112 0314 0120Z    Philips Screw - 4x12     
113 0314 0080Z    Philips Screw - 4x8      

5. PAPER TABLE (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 17 Parts Location & List



6. PAPER TABLE DRIVE (C216)

P
1

VT2105 18 Parts location and List



   1 C203 5135 Bushing - 10x14x5.9  2    
   2 C201 5051 Pinion - 24T  2    
   3 C201 5161 Bracket - Paper Table Safety Switch             1  
   4 C203 5133 Paper Feed Table Shaft  1    
   5 C201 5046 Front Gear Support  1    
   6 C200 5096 Worm Wheel Gear - 18T  1    
   7 C201 5045 Rear Gear Support  1    
   8 C203 5140 Motor Bracket  1    
   9 C203 5138 Worm Gear  1    
 10 C203 8130 Motor - AC22W  1    
 11 5506 6314 Mylar - Master Feed Table  1    
 12 C203 5152 Safety Switch Shaft  1    
 13 C203 5158 Safety Switch Plate  1    
 14 5506 4608 Bushing - Paper Hold/Down Roller -        1    
 15 C203 5153 Safety Switch Actuator  1    
 16 5607 3906 Safety Switch Spring  1    

100 0951 4005Z    Philips Screw With Flat Washer - M4x5  
101 0313 0060Z    Philips Pan Head Screw - M3x6
102 0720 0080Z    Retaining Ring - M8      
103 0624 0160E    Spring Pin - 4x16mm     
104 0624 0220E    Spring Pin - 4x20mm     
105 0574 0060E    Hexagon Headless Set Screw - M4x6
106 0314 0080Z    Philips Screw - 4x8      
107 0805 3208 Ball Bearing - 6x10x3mm
108 0807 4076 Washer - 8.2x6.1x0.3mm  
109 0574 0040E    Hexagon Headless Set Screw - M4x4
110 0315 0120Z    Philips Screw - 5x12     
111 0951 3006Z    Philips Screw With Flat Washer - M3    
112 0720 0050Z    Retaining Ring - M5      
113 1204 1494 Micro Switch   
114 0313 0140Z    Philips Pan Head Screw - M3x14    

6. PAPER TABLE DRIVE (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 19 Parts Location & List



7. PAPER FEED AND SEPARATION ROLLER (C216)

6P

~

=.
116

115

VT2105

q“

q., m-

‘ qy

104
9 105

“+.

P

(1

‘\

:.0 ‘= ‘

~
MARK

P /’--”

w

20 Parts location and List



  1 C203 5020 Spring - Feed Roller Pressure 1    
  2 C203 5025 Spring Link 1    
  3 C209 5035 Arm - Feed Roller Holder 1    
  4 C203 5113 Bushing - 6x9x3mm 1    
  5 C203 5057 Feed Roller Holder 1    
  6 C203 5046 Bushing - 14x20x9mm 1    
  7 C203 5049 Front Bushing Stud 1    
  8 C203 5050 Rear Bushing Stud 1    
  9 C203 5220 Gear - 18T 1    
 10 C201 5073 Arm Balancer - Feed Roller 1    
 11 C203 5061 Collar - Reverse Roller Release             1  
 12 5600 1081 Right Bushing - Paper Feed Roller            1    
 13 C203 5027 Adjusting Plate 1    
 14 C203 5055 Actuator - Paper Feed Table 1    
 15 5606 2066 Paper Feed Guide Disc 2    
 16 5600 1086 Spacer - 10.2 x 20 2    
 17 5506 4169 Rubber Roller - Paper Feed 4    
 18 5507 6010 Separator Roller Ass’y 1    
 19 5507 6035 Timing Belt - 162XL 1    
 20 5507 6032 Timing Belt Pulley - 30T 2    
 21 C200 5130 Upper Shaft - Separation Pressure            1   
 22 C203 5135 Bushing - 10x14x5.9 1    
 23 C203 5043 Pick-up Roller Shaft 1    
 24 5507 6038 Torque Limitter - Paper Feed Roller          1    
 25 5507 6015 Paper Feed Roller 1    
 26 5600 1107 Snap Retainer - 12 1    
 27 C203 5045 Bushing - 18x24x28mm 1    
 28 C203 5051 Arm Stopper 1    
 29 C203 5201 Tension Arm 1    
 30 C203 5200 Tension Roller 1    
 31 C203 5215 Tension Spring 1    
 32 C203 5208 Tension Bracket 1    
 33 C203 5225 Spacer - 8x11x1 1    
 34 C203 5205 Belt Tensioner Ass’y 1    
 35 C207 8316 Grounding Wire 1    

100 0720 0040Z    Retaining Ring - M4      
101 0951 3005Z    Philips Pan Head Screw - M3 x 5   
102 0594 0080E    Bolt - M4x8   
103 0701 0040Z    Flat Washer - M4   
104 0713 0040B    Hexagon Nut - M4   
105 0720 0050Z    Retaining Ring - M5      
106 0574 0040E    Hexagon Headless Set Screw - M4x4
107 0314 0080Z    Philips Screw - 4x8      
108 0720 0030Z    Retaining Ring - M3      
109 0594 0080Z    Bolt - M4x8   
110 0951 3006Z    Philips Screw With Flat Washer - M3    
111 0804 4055 Pin
112 0805 3263 Bearing - 6 x 10 x 6mm  
113 0554 0040E    Allen Screw - M4x4
114 0574 0080E    Hexagon Headless Set Screw - M4x8
115 1403 0539 Photointerruptor - EE-SX450-P1    
116 0314 0120Z    Philips Screw - 4x12     
117 0720 0060Z    Retaining Ring - M6      
118 0314 0080Z    Philips Screw - 4x8      
119 0314 0060Z    Philips Pan Head Screw - M4x6

7. PAPER  FEED  AND SEPARATION ROLLER (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 21 Parts Location & List



8. PAPER SEPARATION ROLLER (C216)

L’-’--’

VT2105 22 Parts location and List



   1 C201 5075 Guide Plate Bracket  2    
     2 C203 2708 Lever Bracket  1    
   3 C201 2425 Adjusting Lever  1    
   4 C209 5220 Spacer - 4x20x6  2    
   5 5501 8180 Flat Spring - Feed Roller Pressure           1    
   6 C203 5007 Paper Feed Lever  1    
   7 5506 4235 Plate Nut - Paper Pressure  1    
   8 C203 5013 Lever Supporter  1    
   9 5501 8195 Steel Ball 3/16,  1    
 10 C203 2026 Lever Bracket - Paper Feed  1    
 11 C203 5017 Spring Stud  1    
 12 C203 5020 Spring - Feed Roller Pressure  1    
 13 C201 5090 Separation Roller Pressure Stud          2    
 14 C203 5062 Left Arm - Separation  1    
 15 5507 6018 Lower Separator Roller  1    
 16 C201 5080 Separation Roller Pressure Spring             2    
 17 C203 5066 Right Arm - Separation  1    
 18 C203 2728 Decal - Paper Separator  2    
 19 C201 5086 Spring Plate - Right  1    
 20 C201 5084 Right Bracket - Separation Pressure             1    
 21 C201 5089 Washer - M6  2    
 22 C201 5088 Separation Pressure Lever  2    
 23 5403 2075 Stepped Screw  2    
 24 C201 5083 Left Bracket - Separation Pressure             1    
 25 C201 5082 Spring Plate - Left  1    
 26 5507 6060 Guide Screw - Front Plate  1    
 27 C200 5106 Paper Feed Pressure Spring  1    
 28 5507 6058 Spring Hook - Separator Pressure              1    
 29 5507 6055 Front Guide Plate  1    
 30 C203 5086 Guide Plate  1    
 31 C201 5077 Lower Separation Roller Ass’y  1    
 32 5507 6828 Rubber Plate - Feed Table  1    
 33 C203 2737 Paper Feed Decal  1    

100 0314 0080Z    Philips Screw - 4x8      
101 0801 1004 Screw - M4x4  
102 0323 0100Z    Philips Sunken Head Screw - M3x10
103 0951 3006Z    Philips Screw With Flat Washer - M3    
104 0713 0040B    Hexagon Nut - M4   
105 0720 0040Z    Retaining Ring - M4      
106 0951 4008Z    Philips Screw With Flat Washer - M4x8  
107 0574 0040E    Hexagon Headless Set Screw - M4x4
108 0951 3005Z    Philips Pan Head Screw - M3 x 5   
109 0951 4008Z    Philips Screw With Flat Washer - M4x8  
110 0801 1135 Philips Pan Head Screw - M3x3
111 0314 0100Z    Philips Screw - 4x10     

8. PAPER SEPARATION ROLLER (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 23 Parts Location & List



9. PAPER FEED DRIVE (C216)

-

!

VT2105 24 Parts location and List



   1
   2 C203 5194 Shoulder Screw - M4 1    
   3 C219 5127 Sector Gear Stud 1    
   4 C200 5190 Paper Feed Sector Cam 1    
   5 C224 5161 Sector Gear 1    
   6
   7 C200 5222 Sector Spring 2    
   8 C200 5205 Paper Feed Spring 1    
   9 C203 5180 Sector Gear Stoper 1    
 10 C201 2228 Feed Cam Shaft 1    
 11 C213 5110 Paper Feed Cam 1    
 12 C200 5238 Sector Stopper - Feed Roller 1    
 13 C200 5235 Paper Feed Solenoid Spring 1    
 14 C200 8432 Paper Feed Solenoid 1    
 15 C200 5226 Link - Paper Feed Solenoid 1    
 16 C200 5225 Bracket - Paper Feed Solenoid 1    
 17 C203 2073 Stopper Stud - Peper Feed 1    
 18 C201 5101 Link 1    

100 0725 0220Z    Retaining Ring - M22     
101 0740 3007 Ball Bearing - 7x19x6mm
102 0807 5004 Washer    
103 0713 0040B    Hexagon Nut - M4   
104
105 0720 0060Z    Retaining Ring - M6      
106
107 0701 0040Z    Flat Washer - M4   
108 0807 7013 Spacer - 10.2 x 14 x 0.2 mm   
109 0624 0160E    Spring Pin - 4x16mm     
110 0804 4048 Spring Pin - 4x20  
111 0807 7055 Holder - Main Shaft     
112 0741 3807S    Bearing   
113 0720 0040Z    Retaining Ring - M4      
114 0623 0100E    Spring Pin - 3x10mm     
115 0951 4006Z    Philips Screw With Flat Washer - M4    
116 0313 0040Z    Philips Pan Head Screw - M3x4
117 0713 0050B    Hexagon Nut - M5   
118 0712 0060Z    Hexagon Nut - M6   
119 0594 0060E    Socket Screw - 4x6

9. PAPER FEED DRIVE (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 25 Parts Location & List



10. 2ND FEED ROLLER (C216)

V’T2105

/

4’J

L——
,:

--c)1
r ----tn-=------r--G.

26

\\@

w

Parts location and List



  1 C200 5150 Bushing - 7x18x9mm 2    
  2 C200 5137 Left Bracket - Guide Plate 1    
  3 5505 6528 Spring - Press Roller 2    
  4 C200 5154 Left Spring Arm 1    
  5 C201 5125 Shoulder Screw - M4 4    
  6 C207 5148 Upper Feed Roller 3    
  7 C200 5340 Upper Feed Roller 2    
  8 C200 5155 Right Spring Arm 1    
  9 C207 5138 Upper Feed Roller Ass’y 1    
 10 C201 5134 Bearing Holder 2    
 11 C200 5153 Bushing Supporter 2    
 12 C207 5231 Gear - 2nd Feed Roller 1    
 13 C209 5515 Paper Detecting Arm 1    
 14 5600 1080 Bush - Paper Feed Roller - Left             1    
 15 C201 5505 Height Sensor Bracket 1    
 16 C200 5504 Paper Detecting Pin 2    
 17 C200 5503 Paper Detecting Shaft 1    
 18 C203 5230 Lower Second Feed Roller 1    
 19 C203 5198 Feed Roller Brake Ass’y 1    
 20 5501 8328 Spring - Feed Roller Brake 1    
 21 C201 5124 Lower Gide Plate 1    
 22 C200 5138 Right Bracket - Guide Plate 1    
 23 C207 5125 Guide Plate Spacer 2    
 24 C213 2034 Counter Sensor Shaft 1    
 25 C207 5123 Upper Guide Plate 1    
 26 C201 5139 Lower Shaft - Feed Roller 1    
 27 5606 2213 Lower Second Feed Roller Brake - Belt        1    
 28 C213 5500 Antistatic Brush 1    

100 0720 0060Z Retaining Ring - M6      
101 0314 0080Z Philips Screw - 4x8      
102 0740 3010 Ball Bearing - 10x26x8mm      
103 0720 0050Z Retaining Ring - M5      
104 0314 0200Z Philips Screw - 4x20     
105 0573 0050E Hexagon Harness Set Screw - M3x5  
106 0314 0100Z Philips Screw - 4x10     
107 0313 0050Z Philips Screw - 3x5      
108 0720 0050Z Retaining Ring - M5      
109 0951 4006Z Philips Screw With Flat Washer - M4    
110 0805 0084 Retaining  Ring    
111 1403 0539 Photointerruptor - EE-SX450-P1    

10. 2ND FEED ROLLER (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 27 Parts Location & List



11.2ND FEED DRIVE (C216)

-..
II

t \
‘\.

VT2105 28 Parts location and List



 1 C213 5110 Paper Feed Cam 1    
 2 C201 2228 Feed Cam Shaft 1    
 3 C213 5120 Second Feed Roller Cam    1    
 4 C201 2229 Gear - 50T     1    
 5 C200 5239 Feed Sector Stopper  1    
 6 C201 5101 Link  1    
 7 C203 2075 Feed Gear Stopper Shaft   1    
 8 C200 5222 Sector Spring  1    
 9 C203 5191 Sector Gear Stopper  1    

10 C203 5184 Sector Gear    1    
11 C200 5223 Lift Cam  1    
12 C203 2072 Feed Cam Shaft 1    
13 C201 5142 Lift Arm - Feed Roller    1    
14 C201 5145 Lift Arm Spring      1    

100 0712 0060Z    Hexagon Nut - M6   
101 0741 3807S    Bearing   
102 0720 0080Z    Retaining Ring - M8      
103 0807 7055 Holder - Main Shaft     
104 0804 4048 Spring Pin - 4x20  
105 0624 0160E    Spring Pin - 4x16mm     
106 0585 0100Z    Bolt - M5x10  
107 0701 0050Z    Flat Washer - M5   
108 0720 0040Z    Retaining Ring - M4      
109 0713 0050B    Hexagon Nut - M5   
110 0807 7018 Washer - M10  
111 0594 0060E    Socket Screw - 4x6
112 0701 0040Z    Flat Washer - M4   
113 0951 4010Z    Philips Screw With Flat Washer - M4x10
114 0740 3808 Bearing - 8x16x5mm
115 0713 0040B    Hexagon Nut - M4   
116 0804 6090 Hexagon Bolt - M4  

11. 2ND FEED DRIVE (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 29 Parts Location & List



12. PRESS ROLLER (C216)

II
-.. II
I

1 ‘“ ‘-J-’-J
I 112

111

L

110

a

‘3 .-~ ,

q
110

12

VT2105 30 Parts location and List



 1 C200 5566 Pressure On/Off Lever     1    
 2 C200 5526 Print Pressure Bushing    2    
 3 C200 5565 Print Pressure Stopper    1    
 4 5501 7559 Spring - Master Feed 1    
 5 C200 8432 Paper Feed Solenoid  1    
 6 C200 6002 Adjusting Arm  1    
 7 C200 5553 Right Arm - Print Pressure     1    
 8 C203 5505 Print Pressure Shaft 1    
 9 C203 5507 Shielding Plate      1    

10 C200 5552 Left Arm - Print Pressure 1    
11 5053 0223 Bushing - 8mm  1    
12 C213 2034 Counter Sensor Shaft 1    
13 C203 5509 Press Roller Ass’y   1    
14 C213 6050 Exit Pawl 1    
15 C213 6003 Pawl Shaft     1    
16 C200 6004 Exit Pawl Lever      1    
17 C200 2225 Pressure Cam Shaft   1    
18 C200 224 Plate Nut - Print Pressure Cam 1    
19 C213 5560 Print Pressure Cam   1    
20 C200 5541 Print Pressure Arm   1    
21 C209 5543 Press Roller Spring Link  1    
22 5607 3261 Print Pressure Spring     1    
23 5607 2814 Roller Spring  1    
24 C201 5550 Printing Pressure Stay    1    
25 C203 6004 Pawl Cam  1    
26 C200 5557 Rear Guide Plate     2    
27 C201 5555 Press Roller   1    
28 C209 5521 Joint Shaft    1    

100 0740 3206 Ball Bearing   
101 0623 0100E Spring Pin - 3x10mm     
102 0700 0060G Flat Washer - M6   
103 0594 0060E Socket Screw - 4x6
104 0584 0121z Hexagon Bolt - M4x12     
105 0710 0040z Hex Nut 4
106 0804 4060 Spring Pin - M4x22
107 0951 4008z Philips Screw With Flat Washer - M4x8  
108 0720 0060z Retaining Ring - M6      
109 0720 0120z Retaining Ring - M12     
110 0314 0080z Philips Screw - 4x8      
111 1403 0539 Photointerruptor - EE-SX450-P1    
112 0314 0100z Philips Screw - 4x10     
113 0720 0100z Retaining Ring - M10     
114 0804 6092 Hexagonal Set Screw     
115 0713 0050B Hexagon Nut - M5   
116 0720 0040z Retaining Ring - M4      
117 0433 0080z Tapping Screw - M3x8     
118 0593 0080E Bolt M3x8
119 0804 6101 Hexagon Bolt - M3  
120 0740 3007 Ball Bearing - 7x19x6mm
121 0701 0040z Flat Washer - M4   
122 0586 0451z Hexagon Bolt - M6x45     
123 0313 0060z Philips Pan Head Screw - M3x6

12. PRESS ROLLER (C216) Rev. 4/94

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 31 Parts Location & List



13. AIR KNIFE SECTION (C216)

\

VT2105

\

/-’-”

Parts location and List



 1 C213 6037 Air Piston Ass’y     1    
 2 C213 6038 Piston Link    1    
 3 C209 6213 Piston Pin - Air Pump     1    
 4 AA06 3014 Spring - Supply Tube 1    
 5 C213 6042 Piston Valve   1    
 6 C213 6041 O-Ring - 33.7   1    
 7 C213 6043 Air Pump Cylinder    1    
 8 5506 6197 Screw - Knife Cam - Leading Edge Cl          1    
 9 C219 6033 Gear -    1    
 10 C213 6030 Reinforcement Plate  1    
 11 C209 4711 Hose Band 2    
 12 C209 6219 Air Hose  1    
 13 5506 6073 Stopper - Holder - Master Hold/Down          1    
 14 C200 5526 Print Pressure Bushing    1    
 15 C213 6044 Exit Pawl 1    
 16 C213 6003 Pawl Shaft     1    
 17 C209 6225 Hose Clamp     1    
 18 C200 6004 Exit Pawl Lever      1    
 19 C203 2083 Exit Pawl Bushing    1    

100 0720 0030z Retaining Ring - M3      
101 0313 0060z Philips Pan Head Screw - M3x6
102 0960 4008z Flange Head Screw - 4 x 8     
103 0960 5008z Philips Flange Screw - M5x8   
104 0720 0060z Retaining Ring - M6      
105 0584 0121z Hexagon Bolt - M4x12     
106 0710 0040z Hex Nut 4
107 0584 0121z Hexagon Bolt - M4x12     
108 0583 0060z Hexagon Bolt - M3x6      

13. AIR KNIFE SECTION (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 33 Parts Location & List



14. PAPER DELlVERY 1 (C216)

VT2105

m11

34 Parts location and List



 1 C200 6058 Gear - 28T     1    
 2 5070 0719 Bearing - Shaft - Drive - Fitting -          1    
 3 C203 6064 Idol Shaft     1    
 4 C200 6060 Timing Belt - 170XL  1    
 5 C200 6059 Pulley - 25T   1    
 6 C203 6060 Bacuum Drive Bracket 1    
 7 C203 6070 Left Bracket   1    
 8 C203 6076 Slider Roller  2    
 9 C200 6135 Antistatic Brush     1    

10 C213 6201 Shelter Plate  1    
11 C203 6077 Leaf Spring    1    
12 C213 6081 Paper Delivery Plate 1    
13 C203 6073 Right Bracket  1    

100 0720 0080z Retaining Ring - M8      
101 0623 0180E Spring Pin - 3x18mm     
102 0314 0080z Philips Screw - 4x8      
103 0313 0040z Philips Pan Head Screw - M3x4

14. PAPER DELIVERY 1 (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 35 Parts Location & List



15. PAPER DELlVERY 2 (C216)

VT2105 36 Parts location and List



       *     C213 1027 Paper Delivery Unit  1    
 1 C213 6019 Idler Roller Shaft   1    
 2 C207 6011 Transport Belt 4    
 3 C213 6008 Idler Roller - Transport Belt  4    
 4 C207 8053 1st Paper Exit Sensor Harness  1    
 5 C213 6005 Vacuum Plate   1    
 6 1403 0456 Photo Sensor   2    
 7 C207 8055 2nd Paper Exit Sensor Harness  1    
 8 C213 6017 Vacuum Duct    1    
 9 0805 3452 Ball Bearing - 10x22x6mm  2    
 10 C213 8412 Blower Motor Harness 1    
 11 C224 6009 Driven Roller - Transport Belt 1    
 12 C213 6001 Vacuum Plate Base    1    
 13 C200 8408 Motor - AC15W  1    
 14 C201 6080 Pulley - 16T   1    
 15 C203 6065 Pulley Flange  1    

100 0720 0080Z Retaining Ring - M8      
101 0807 7013 Spacer - 10.2 x 14 x 0.2 mm   
102 0434 0060z Tapping Screw - M4x6     
103 0313 0100z Philips Pan Head Screw - M3x10    
104 0960 4008z Flange Head Screw - 4 x 8     
105 0584 0060W Hexagon Bolt - M4x6      
106 0594 0080E Bolt - M4x8   
107 0554 0040E Allen Screw - M4x4
108 0623 0160E Spring Pin - 3x16mm     

15. PAPER DELIVERY 2 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 37 Parts Location & List



16. DELlVERY TABLE (C216)

mm

VT2105 38 Parts location and List



 1 C203 6123 Guide Slider   2    
 2 C213 6118 Left Guide Plate     1    
 3 C203 6122 Guide Plate Slider   2    
 4 C207 6125 Guide Plate Spring   2    
 5 C207 6132 Support End Fence    1    
 6 C203 6129 End Fence Support Rail    1    
 7 C213 6119 Right Guide Plate    1    
 8 C203 6115 Guide Plate Rail     1    
 9 C203 6132 End Fence Support Shaft   3    
 10 C203 6124 Guide Plate Bracket  2    
 11 C203 6139 Sponge Seal - 4x12x200   1    
 12 C203 6078 Delivery Table Stopper    1    
 13 C207 6220 Delivery Table - LT  1    
 13 C207 6104 Delivery Table - A4  1    
 14 C203 6138 Antistatic Bracket   1    
 15 C203 6150 End Fence Ass’y      1    
 16 C203 6147 Leaf Spring    1    
 17 C203 6134 End Fence Support Slider  1    
 18 C203 6135 Support Bracket      1    
 19 C203 6145 Rubber Seal - 2x20x30    4    
 20 C203 6143 Delivery Table Fence 1    
 21 C201 2447 Paper Delivery Cover Sheet     1    
 22 C215 6110 Felt - Side Plate    1    
 23 C203 6125 Guide Plate Spring   1    
 24 C201 2445 Paper Delivery Cover 1    

100 0314 0080z Philips Screw - 4x8      
101 0433 0082z Tapping Screw - M3x8     
102 0720 0030z Retaining Ring - M3      
103 0313 0060z Philips Pan Head Screw - M3x6
104 0704 0030W Toothed Washer - M3      
105 0433 0062W Hexagon Head Tapping Screw - M3x6
106 0951 4008z Philips Screw With Flat Washer - M4x8  
107 0313 0060W Philips Pan Head Screw - M3x6

16. DELIVERY TABLE (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 39 Parts Location & List



17. DRUM SECTION 1 (C216)

VT2105 40 Parts location and List



 1 5507 6624 Bushing - 8x16x45mm  2    
 2 C200 4852 Gear - 50T     1    
 3 C200 4814 Bushing - 6x10x55mm  1    
 4 C200 4864 Bracket - Ink Supply Solenoid  1    
 5 C201 8062 Ink Supply Solenoid  1    
 6 5607 3705 Drive Spring   1    
 7 C200 4862 Ink Stopper    1    
 8 C200 4861 Pump Clutch Sleeve   1    
 9 C201 4067 Pump Clutch Collar   1    

10 C201 4677 Clutch Bracket 1    
11 C201 4670 Ink Pump  1    
12 C200 4928 Seal - 0.5x14x9 1    
13 C201 4639 Ink Holder Handle    1    
14 C201 4682 Ink Cartridge Spring 1    
15 C200 4924 Right Shaft - Ink Holder  1    
16 C203 4553 Ink Holder     1    
17 C200 4923 Left Shaft - Ink Holder   1    
18 C200 4926 Ink Holder Cam 1    
19 C200 4813 Support Plate - Ink Antechamber              1    
20 C213 4810 Ink Antechamber      1    
21 C201 4676 Clutch Spring  1    
22 C201 4674 Gear - 25T     1    
23 C201 4679 Ink Pump Slider      1    
24 C200 4815 Vinyl Tube - M6 1    
25 C200 4826 Pump Rubber    1    
26 C200 4867 Gear - 50T     1    

100 0595 0080z Bolt - M5x8   
101 0951 4006z Philips Screw With Flat Washer - M4    
102 0313 0040z Philips Pan Head Screw - M3x4
103 0707 4160B Bushing - 4x16mm   
104 0960 4006z Philips Frange Screw - M4x6   
105 0951 4020z Philips Screw With Flat Washer - M4    
106 0623 0080E Spring Pin - 3x8mm
107 0574 0050E Hexagon Headless Set Screw - M4x5
108 0434 0080z Tapping Screw - M4x8     
109 0720 0060z Retaining Ring - M6      
110 0314 0060z Philips Pan Head Screw - M4x6
111 0951 4010z Philips Screw With Flat Washer M4 x     
112 0808 0021 Rubber Ring    
113 0720 0050z Retaining Ring - M5      

17. DRUM SECTION 1 (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 41 Parts Location & List



18. DRUM SECTION 2 (C216)

VT2105 42 Parts location and List



  1 C201 4621 Drum Side Plate      1    
  2 C200 4622 Side Plate Cover - Drum   1    
  3 C200 4914 Drum Stopper Spring  1    
  4 C200 4912 Drum Stopper Bracket 1    
  5 C203 4532 Drum Stopper   1    
  6 C200 4913 Drum Stopper Shaft   1    
  7 C200 4623 Rear Cover - Drum Side Plate   1    
  8 5413 2266 Spring Anchor  1    
  9 5054 0536 Magnet Catch Ass’y   1    
 10 C200 4633 Drum Lock Shaft - Long    2    
 11 C200 4632 Right Arm - Drum Lock     1    
 12 C201 4636 Drum Unit Handle     1    
 13 5400 3404 Stepped Screw  2    
 14 C200 4639 Release Lever - Drum Lock 1    
 15 C200 4637 Right Stopper - Drum Lock 1    
 16 C200 4638 Drum Lock Shaft - Small   2    
 17 C200 4640 Stopper Spring - Drum Lock     2    
 18 C200 4636 Left Stopper - Drum Lock  1    
 19 C200 4631 Left Arm - Drum Lock 1    
 20 C200 4635 Drum Lock Spring - Right  1    
 21 C200 4634 Drum Lock Spring - Left   1    

100 0434 0060z Tapping Screw - M4x6     
101 0434 0100z Pan Head Self-tapping Screw - M4x10    
102 0951 4006z Philips Screw With Flat Washer - M4    
103 0434 0060z Tapping Screw - M4x6     
104 0720 0050z Retaining Ring - M5      
105 0434 0080z Tapping Screw - M4x8     
106 0594 0080E Bolt - M4x8   
107 0964 4008z Tapping Screw W/Washer - M4x8
108 0314 0060z Philips Pan Head Screw - M4x6
109 0720 0060z Retaining Ring - M6      

18. DRUM SECTION 2 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 43 Parts Location & List



19. DRUM SECTION 3 (C216)

VT2105 44 Parts location and List



  1 C200 8524 Color Drum Harness   1    
  2 C200 4613 Rear Side Plate - Drum    1    
  3 C200 4653 Drum Shaft Bracket   4    
  4 5506 6069 Step Screw - Etching Middle Roller           1    
  5 C200 4946 Clamper Sector Shaft 1    
  6 C200 4944 Sector Gear - 9T     1    
  7 C200 4945 Sector Gear Spring   1    
  8 5413 3082 Spring Anchor - Lock Lever     1    
  9 C201 4686 Interrupter Plate    1    
 10 C200 4674 Drive Flange - Ink Roller 1    
 11 C200 4672 Gear - 48T     1    
 12 C207 4612 Rear Roller Guide    1    
 13 C201 4613 Drum Rail Cover      1    
 14 C201 2543 Decal - Drum Caution 1    
 15 C207 4611 Front Stopper Guide  1    
 16 C201 4604 Drum Rail Roller     2    
 17 C200 4627 Drum Rail Shaft      1    
 18 C215 4690 Metal Screen   1    
 19 C200 4650 Drum Shaft     1    
 20 C201 4681 Stopper Plate  1    
 21 C201 4609 Stopper Release Lever     1    
 22 5506 6111 Step Screw - Stopper - Upper GuidE        1    
 23 C201 4606 Stopper Releasing Plate   1    
 24 C201 4610 Drum Slider Spring   1    
 25 C200 4625 Drum Rail 1    
 26 C200 4673 Gear - 50T     1    
 27 C200 4678 Front Shield - Drum Flange     1    
 28 C201 4648 Front Drum Flange    1    
 29 C207 4938 Clamper Plate  1    
 30 C219 4941 Clamper Shaft  1    
 31 C222 4947 Clamper Rubber 2    
 32 C215 4950 Drum Clamper Base Ass’y   1    
 33 C200 4682 Screen Front Plate   1    
 34 C200 4942 Pinion - 9T    1    
 35 C200 4683 Screen Rear Plate    1    

 36 C219 4948 Drum Clamper Ass’y   1    
 37 C219 4583 Teflon Screen     1    
 38 C207 4550 Sensor Sheet - 8x20  1    
 39 C203 4524 Screen Plate Spring  1    
 40 C200 4679 Rear Shield - Drum Flange 1    
 41 C213 4560 Rear Drum Flange     1    
 42 C207 4940 Clamper Magnet 1    
 43 C200 8522 Ground Wire    1    

100 0314 0080z Philips Screw - 4x8      
101 1102 1341 Connector - 8P
102 0595 0140E Hexagon Bolt - M5x14     
103 0575 0080E Hexagon Headless Set Screw - M5x8
104 0807 4126 Flat Washer - 6.2x12x0.2mm    
105 0807 5044 Spacer - 8.1mm x 11.5mm x 0.2
106 0807 5076 Washer - 8x13x2.2mm     
107 0807 3103 Washer - 4x13x2.3mm     
108 0951 4006z Philips Screw With Flat Washer - M4    
109 0720 0050z Retaining Ring - M5      
110 0314 0060z Philips Pan Head Screw - M4x6
111 0323 0050z Philips Sunken Head Screw - M3x5  
112 0960 4006z Philips Frange Screw - M4x6   
113 0594 0080z Bolt - M4x8   
114 0804 6091 Hexagonal Set Screw - M2x5    
115 0574 0050E Hexagon Headless Set Screw - M4x5
116 0951 4008z Philips Screw With Flat Washer - M4x8  
117 0807 7114 Washer - 16x24x0.3mm    
118 0804 6092 Hexagonal Set Screw     

19. DRUM SECTION 3 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 45 Parts Location & List



20. DRUM SECTION 4 (C216)

VT2105 46 Parts location and List



  1 C200 4749 Ground Plate   1    
  2 C207 4665 Rear Side Plate - Ink Roller   1    
  3 C215 4551 Rear Bank Plate      1    
  4 C200 8520 Ink Detector Harness 1    
  5 C203 4543 Ink Detector   1    
  6 C200 4733 Ink Detector Bracket 1    
  7 C200 4715 Shaft Stay - Ink Roller   1    
 8 C200 4748 Gear - 45T     1    
  9 C201 4665 Bearing Holder 2    
 10 C200 3629 Gear - 20T     1    
 11 C200 4723 Adjusting Plate - Doctor Roller              2    
 12 C207 4664 Front Side Plate - Ink Roller  1    
 13 C207 4745 Front Drum Blade     1    
 14 C215 4550 Front Bank Plate     1    
 15 C200 4722 Drum Doctor Roller   1    
 16 C201 4664 Ink Roller Stay      1    
 17 C201 4666 Drum Ink Roller      1    
 18 C207 4746 Rear Drum Blade      1    
 19 C207 4670 Gear - 24Z     1    
 20 C207 4672 Gear - 36Z     1    
 21 C215 4554 Sponge - Bank Plate  2    
 22 C215 4557 Spring    2    

100 0314 0080z Philips Screw - 4x8      
101 0594 0060E Socket Screw - 4x6
102 0594 0080z Bolt - M4x8   
103 1105 0209 Clamp     
104 0434 0082z Tapping Screw - M4x8     
105 0314 0060z Philips Pan Head Screw - M4x6
106 0740 3206 Ball Bearing   
107 0313 0050z Philips Screw - 3x5      
108 0573 0040E Hexagon Headless Set Screw - M3x4
109 0313 0040z Philips Pan Head Screw - M3x4
110 0951 4006z Philips Screw With Flat Washer - M4    
111 0720 0050z Retaining Ring - M5      
112 0807 7114 Washer - 16x24x0.3mm    
113 0725 0160E Retaining Ring C - M16   

20. DRUM SECTION 4 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 47 Parts Location & List



21. SCANNER SECTION 1 (C216)

‘-z
I

VT2105 4a Parts location and List



    * C216 3120 ADF Unit - LT  1    
  * C216 3130 ADF Unit - A4   1    
  1 C202 3057 ADF Pawl  2    
  2 C202 3054 Bushing - 5x7x3mm    4    
  3 C203 3206 ADF Cover 1    
  4 C202 3076 Pressure Arm   1    
  5 C200 3115 Shoulder Screw - Sensor Actuator             1    
  6 C203 2732 Decal - How To Operate - LT    1    
  6 C203 2740 Decal - How To Operate - A4   1    
  7 C202 2430 Decal - ADF on/off   1    
  8 C203 2736 Decal - Original Table    1    
  9 C202 3051 Shaft Bracket  2    
 10 C202 3055 Release Arm    2    
 11 C202 3058 Arm Shaft 1    
 12 C207 3095 Adjusting Plate      2    
 13 C202 3121 Mylar Supporter      4    
 14 C202 3122 Pressure Mylar 2    
 15 C202 3074 Pressure Shaft 1    
 16 C202 3075 Sensor Feeler  1    
 17 C202 3071 Solenoid Link  1    
 18 C202 8090 Original Pressure Solenoid     1    
 19 C202 3062 Right Hook     1    
 20 C202 3059 Hook Spring    2    
 21 5053 0447 Bushing - 6mm  2    
 22 C202 3072 Solenoid Bracket     1    
 23 C203 3209 Cam Knob  1    
 24 C202 3067 Sensor Bracket 1    
 25 C202 3085 Separation Bracket   1    
 26 C202 3098 Spacer - ADF   3    
 27 C202 3118 Blade Bracket  1    
 28 C202 3115 Separation Blade     1    
 29 C203 2735 Decal - Open Carefully    1    
 30 C202 3081 Blade Holder   1    
 31 C209 3141 Stopper   1    
 32 C203 3027 Shoulder Screw - M4  1    

 33 C200 3048 Pressure Arm   4    
 34 C202 3061 Left Hook 1    
 35 C202 3094 Press Roller Spring  2    
 36 C200 3045 Shoulder Screw - Inner Cover   2    
 37 C207 3101 ADF Base Plate 1    
 38 C202 3092 Platen Plate Supporter    1    
 39 C202 3064 Blade Pressure Spring     2    
 40 5606 2180 Sector Gear Spring   1    
 41 C202 8085 ADF Harness    1    
 42 C202 3144 ADF Cam   1    
 43 C202 3123 Right Mylar    1    
 44 C202 3147 Spacer - ADF Cam     1    
 45 C207 3094 Press Roller Spring  2    
 46 C202 3124 Left Mylar     1    
 47 C203 3111 Separation Guide Plate    1    
 48 C201 3066 Original Guide 1    
 49 C201 3067 Platen Plate   1    
 50 C216 3110 Antistatic Brush     2    
 51 C202 3107 Transport Roller     1    
 52 C200 3065 Original Press Roller     1    
 53 C202 3066 Shoulder Screw - M3  1    

21. SCANNER SECTION 1 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 49 Parts Location & List



100 0312 5050z Philips Pan Head Screw - M2.5x5   
101 0720 0040z Retaining Ring - M4      
102 0313 0050z Philips Screw - 3x5      
103 0314 0100z Philips Screw - 4x10     
104 0623 0120E Spring Pin - 3x12mm     
105 0720 0030z Retaining Ring - M3      
106 0252 0040z Pan Head Screw - M2x4    
107 0951 3006z Philips Screw With Flat Washer - M3    
108 0720 0020z Retaining Ring - M2      
109 0720 0050z Retaining Ring - M5      
110 0803 0043 Screw - M3x11
111 0313 0120z Philips Screw - 3x12     
112 0951 3005z Philips Pan Head Screw - M3 x 5   
113 0951 4006z Philips Screw With Flat Washer - M4    
114 1105 0016 Nylon Clip - 4N    
115 0312 5050z Philips Pan Head Screw - M2.5x5   
116 0960 3006z Philips Flange Screw - M3x6   
117 1403 0539 Photointerruptor - EE-SX450-P1    
118 0701 0040z Flat Washer - M4   

A

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 49 Parts Location & List



22. SCANNER SECTION 2 (C216)

r

VT2105 50 Parts location and List



  1 C202 3011 Separation Roller Shaft   1    
  2 5894 2171 Original Feed Roller 2    
  3 5447 2681 Snap Ring 2    
  4 5053 0447 Bushing - 6mm  2    
  5 C201 3035 Sensor Holder Plate  1    
  6 C203 8085 Original Sensor Harness   1    
  7 C201 3074 Sensor Holder - Rear 1    
  8 C200 3114 Sensor Actuator      2    
  9 C200 3115 Shoulder Screw - Sensor Actuator             2    
 10 C202 3020 Pick-up Roller Spacer     1    
 11 C202 3017 Pick-up Roller Shaft 1    
 12 5918 2223 Pulley - 24T   1    
 13 C202 3013 Spacer - 8x16x7mm    4    
 14 C201 3077 Fixing Ring - 8x16x7mm    2    
 15 C203 8015 Printing Density Switch   1    
 16 C203 8086 ADF Relay Harness    1    
 17 C203 3036 Sensor Stay    1    
 18 C203 2730 Decal - Printing Density  1    
 19 C202 3022 ADF Stopper    2    
 20 C202 3019 Gear - 66T     1    
 21 5053 0223 Bushing - 8mm  4    
 22 5507 6624 Bushing - 8x16x45mm  2    
 23 C202 3031 Gear Cover     1    
 24 C202 3034 Coupled Gear - 16/60T     1    
 25 C202 3021 Sensor Stay    1    
 26 C203 8084 Scanner Harness      1    
 27 C201 3068 First Original Feed Roller     1    
 28 C203 3044 Tension Roller 1    
 29 C200 3036 Timing Belt - 100XL  1    
 30 C200 3035 Timing Belt - 123XL  1    
 31 C200 3031 Coupled Pulley - 20T & 48T     1    
 32 C202 3103 Pulley    1    

 33 C202 3036 Motor - DC 1.69W     1    
 34 C202 3032 Gear Casing    1    
 35 C215 8125 Original Motor - DC 24V/45.6W  1    

 36 C202 3014 Separation Roller    2    
 37 C202 3035 Coupled Gear - 15T/60T    1    
 38 C202 3018 Pick-up Roller Brcket     1    
 39 5894 2186 Separation Roller Pulley  1    
 40 5894 2174 Timing Belt    1    
 41 C202 3026 Sensor Bracket 1    

100 0632 0100G Pin - 2x10mm   
101 0720 0050z Retaining Ring - M5      
102 0951 3005z Philips Pan Head Screw - M3 x 5   
103 0313 0140z Philips Pan Head Screw - M3x14    
104 0313 0100z Philips Pan Head Screw - M3x10    
105 1403 0539 Photointerruptor - EE-SX450-P1    
106 0701 0030z Flat Washer - M3   
107 0323 0050z Philips Sunken Head Screw - M3x5  
108 1204 1320 Switch    
109 0801 1004 Screw - M4x4  
110 0951 4008z Philips Screw With Flat Washer - M4x8  
111 0951 3006z Philips Screw With Flat Washer - M3    
112 0720 0060z Retaining Ring - M6      
113 0573 0040E Hexagon Headless Set Screw - M3x4
114 0313 0060z Philips Pan Head Screw - M3x6
115 0434 0080z Tapping Screw - M4x8     
116 1106 0411 Bushing - 11.5mm   
117 0807 5071 Spacer - 10x0.5mm  
118 0314 0100W Rhilips Pan Head Screw - M4x10    
119 0313 0060W Philips Pan Head Screw - M3x6
120 0707 8080B Bushing - 8x8mm    
121 0554 0040E Allen Screw - M4x4

22. SCANNER SECTION 2 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 51 Parts Location & List



23. S

VT2105 52 Parts location and List



  1 C200 3015 Seal - 1x7x346mm     1    
  2 C208 3130 Original Table - LT  1    
  2 C204 3136 Original Table - A4  1    
  3 C203 2733 Decal - Scale - LT   1    
  3 C204 2717 Decal - Original Level - A4   1    
  4 C203 2736 Decal - Original Table    1    
  5 C203 3016 Original Guide 2    
  6 C203 3018 Original Guide Holder     2    
  7 C203 3019 Side Fence Gear      2    
  8 C202 3006 Original Table Flame 1    
  9 C203 3135 Right Cover - Scanner     1    
 10 C203 3030 Grip Bracket   1    

 11 C207 3126 Mylar Seal     1    
 12 C203 3047 Stopper Stud   1    
 13 C203 3014 Guide Rail Roller    6    
 14 C203 3039 Left Fluorescent Lamp Cover    1    
 15 C203 3010 Cover Stud     2    
 16 5507 6624 Bushing - 8x16x45mm  2    
 17 C203 3085 Gear Cover     1    
 18 C203 3038 Safety Switch Actuator    1    
 19 C202 3005 Original Table Flame - Left    1    
 20 C203 3071 Stay - Original Exit Tray 1    
 21 C202 3111 Feed Roller - Left   1    
 22 C200 3032 Pulley - 20T   1    
 23 C203 3040 Right Fluorescent Lamp Cover   1    
 24 C213 3032 Lock Lever     1    
 25 C213 3033 Lock Lever - Transmission 1    
 26 C200 3006 Stopper   1    
 27 C200 3106 Lock Spring    1    
 28 C204 3038 Spring Arm     1    
 29 5443 2713 Wave Washer    1    
 30 C201 3011 Gear - 16T     1    
 31 C203 3020 Receiving Plate      1    

100 0353 0080D Philips Truss Head Screw - M3x8   
101 0965 3005B Tapping Screw W/T Flat Washer - M3x5   
102 0434 0080z Tapping Screw - M4x8     
103 0343 0060D Philips Truss Head Screw - M3x6   
104 0314 0060z Philips Pan Head Screw - M4x6
105 0701 0040z Flat Washer - M4   
106 0720 0060z Retaining Ring - M6      
107 0344 0080D Philips Truss Head Screw - M4x8   
108 0951 3006z Philips Screw With Flat Washer - M3    
109 0314 0080z Philips Screw - 4x8      
110 0433 0080z Tapping Screw - M3x8     
111 0554 0040E Allen Screw - M4x4
112 0951 3005z Philips Pan Head Screw - M3 x 5   
113 0313 0050z Philips Screw - 3x5      
114 0313 0200z Philips Screw - 3x20     
115 0713 0050B Hexagon Nut - M5   
116 0553 0060E Allen Screw - M3x6

23. SCANNER SECTION 3 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 53 Parts Location & List



24. SCANNER SECTION 4 (C216)

T
1

-
(115)—--------+Qf=<’

\ $w.m-

VT2105 54 Parts location and List



  1 C200 3082 Scanner Unit Shaft   1    
  2 C200 3072 Leaf Spring    4    
  3 C203 3147 Radiation Fin  2    
  4 C200 3086 Scanner Unit Mirror  2    
  5 C201 3069 Expousre Glass 1    
  6 C200 3091 Lens - F4.5/38  1    
  7 C215 3040 Lens Block     1    
  8 C215 8023 CCD Board 1    
  9 5466 3147 Adjusting Knob 2    
 10 C203 8084 Scanner Harness      1    
 11 C215 3057 Shading Plate  1    
 12 C201 3077 Fixing Ring - 8x16x7mm    1    
 13 C201 3070 Scanner Frame Spring 1    
 14 C201 3075 Scanner Stay   1    
 15 C215 8102 Flat Cable - A/D Conversion    1    
 16 C215 8012 A/D Conversion Board 1    
 17 C201 8006 Fluorescent Lamp Stabilizer    1    
 18 C200 8464 Fluorescent Lamp - 550V/15W    1    
 19 C200 3077 Bracket - Fluorescent Lamp Socket            2    
 20 C200 8504 Right Socket - Fluorescent Lamp              1    
 21 C215 8025 Harness - CCD Board  1    
 22 C200 8502 Left Socket - Fluorescent Lamp 1    
 23 C203 3058 Left Mirror Suppoter 1    
 24 C203 3060 Left Mirror Holder   1    
 25 C203 3059 Right Mirror Suppoter     1    
 26 C203 3061 Right Mirror Holder  1    

101 0553 0060E Allen Screw - M3x6
102 0951 4008W Philips Screw with Flat Washer - M4x8  
103 0701 0040z Flat Washer - M4   
104 0951 3006z Philips Screw With Flat Washer - M3    
105 0313 0140z Philips Pan Head Screw - M3x14    
106 0720 0040z Retaining Ring - M4      
107 0951 3006z Philips Screw With Flat Washer - M3    
108 0554 0040E Allen Screw - M4x4
109 0707 8080B  Bushing - 8x8mm    
110 0313 0050z Philips Screw - 3x5      
111 0434 0080z Tapping Screw - M4x8     
112 0314 0050z Philips Pan Head Screw - M4x5
113 0313 0060z Philips Pan Head Screw - M3x6
114 0720 0060z Retaining Ring - M6      
115 0951 3006z Philips Screw With Flat Washer - M3    
116 1105 0160 Clamp     

24. SCANNER SECTION 4 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 55 Parts Location & List



25. PLOTTER/MASTER FEED SECTION 1 (C216)

QCL1 34

-

“-’o19

‘., /

(/18

VT2105

w

Parts location and List56



  1 C207 4030 Guide Plate - Thermal Head     1    
  2 C215 8212 Thermal Head - B4/300dpi  1    
  3 C213 4029 Thermal Head Spacer  1    
  4 C215 4005 Right Side Plate - Plotter     1    
  5 C200 4406 Front Right Cover - Plotter    1    
  6 C200 4407 Rear Right Cover - Plotter     1    
  7 C215 8075 Thermal Head Harness 1    
  8 C215 4071 Connector Bracket    2    
  9 C215 8130 Harness - Master Motor    1    
 10 C200 4115 Sensor Shaft   1    
 11 C200 4116 Sensor Spring  1    
 12 C200 4114 Sensor Bracket 1    
 13 5203 5230 Master Sensor  1    
 14 C203 4013 Brake Plate    2    
 15 C203 4035 Receiving Stand - Master Roller              1    
 16 5054 0536 Magnet Catch Ass’y   1    
 17 C207 2521 Lower Pad 1    
 18 C203 4081 Plotter Lower Cover  1    
 19 C207 2522 Rear Pad  1    
 20 C203 8081 Plotter Unit Harness 1    
 21 C203 4031 Fixing Plate   1    

22 C207 8079 Flat Cable - Plotter 1    
23 C200 4405 Rear Left Cover - Plotter 1    

 24 C215 4001 Left Side Plate - Plotter 1    
 25 C200 4404 Cutter Connector Bracket  1    
 26 C207 4015 Thermal Head Cover   1    
 27 C207 8316 Grounding Wire 2    
 28 C200 4138 Thermal Head Spring  2    
 29 C215 4023 Thermal Head Base    1    
 30 C203 2749 Decal - Thermal Head Cleaning  1    
 31 C213 4041 Master Flange  2    
 32 C200 4014 Protter Stay   1    
 33 C213 4040 Master Holder  2    
 34 C203 4033 Shoulder Screw - M3  2    
 35 C207 4011 Master Flange Decal  2    

 36 C200 4126 Lever Shaft    1    
 37 C203 4051 Platen Release Lever 1    
 38 C207 8080 Flat Cable - Thermal Head 1    

101 0313 0060z Philips Pan Head Screw - M3x6
102 0951 3006z Philips Screw With Flat Washer - M3    
103 0314 0080z Philips Screw - 4x8      
104 0964 4008z Tapping Screw W/Washer - M4x8
105 0951 4005z Philips Screw With Flat Washer - M4x5  
106 0434 0080z Tapping Screw - M4x8     
107 0323 0100z Philips Sunken Head Screw - M3x10
108 0951 3008z Philips Screw With Flat Washer - M3x8  
109 0434 0080z Tapping Screw - M4x8     
110 0720 0030z Retaining Ring - M3      
111 0720 0060z Retaining Ring - M6      
112 0314 0060z Philips Pan Head Screw - M4x6
113 0720 0040z Retaining Ring - M4      

25. PLOTTER/MASTER FEED SECTION 1 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 57 Parts Location & List



26. PLOTTER/MASTER FEED SECTION 2  (C216) Rev. 4/5/96

VT2105 58 Parts Location & List



  1 C200 4248 Upper Mylar - Guide Plate 2    
  2 C203 2709 Decal - Master Setting    1    
  3 C203 4096 Cutter Unit Cover    1    
  4 C213 4088 Cutter Plate   1    
  5 C200 4371 Coupled Gear - 16T & 64T  1    
  6 C200 4372 Gear - 64T     1    
  7 C200 4376 Bushing - M4    4    
  8 C200 4351 Cutter Slider  1    
  9 C200 4373 Gear - 16T     1    
 10 C200 4354 Bushing - M6    2    
 11 C200 4355 Bushing - M8x6  1    
 12 C200 4392 Cutter Shaft   1    
 13
 14 C200 4375 Cutter Shaft   1    
 15 C200 4377 Cutter    1    
 16 C201 4070 Cutter Spacer - 5.2x10x1mm     1    
 17 C201 4056 Cutter Guide Shaft   2    
 18 C200 4391 Pulley Shaft   1    
 19 5056 0509 Nut Plate - Microswitch   2    
 20 C200 4318 Cutter Drive Wire    1    
 21 5501 6538 Spring - Middle Roller    1    
 22 C201 8091 Cutter Unit Harness  1    
 23 C201 4049 Cutter Plate   1    
 24
 25 C200 4379 Pulley - 36T   1    
 26 C200 4356 Slider Supporter     1    
 27 C203 4040 Master Guide   1    
 28 C213 4030 Lower Guide Plate    1    

29 C200 8415 Motor/Cable Ass’y 1

100 0964 3008z Tapping Screw W/Flat Washer - M3x8     
101 0720 0040z Retaining Ring - M4      
102 0433 0080z Tapping Screw - M3x8     
103 0720 0030z Retaining Ring - M3      
104 0313 0040z Philips Pan Head Screw - M3x4
105 0621 6080E Spring Pin - 1.6x8
106 0710 0040z Hex Nut 4
107 0313 0050z Philips Screw - 3x5      
108 0314 0060z Philips Pan Head Screw - M4x6
109 0807 2019 Washer - 3.2x10x0.8mm   
110 0951 3005z Philips Pan Head Screw - M3 x 5   
111 1204 0825 Micro Switch - AH71543   
112 0313 0140z Philips Pan Head Screw - M3x14    

26. PLOTTER/MASTER FEED SECTION 2 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 59 Parts Location & List



27. PLOTTER/MASTER FEED SECTION 3 (C216)
Rev. 12/14/93

VT2105

Q40

018

Parts location and List



  1 C203 8137 Master Sensor  1    
  2 C203 4092 Sensor Bracket 1    
  3 C201 4041 Master Guide Shaft   1    
  4 C209 4305 Gear - 16Z     1    
  5 C209 4303 Gear - 27Z     1    
  6 5506 4628 Spring - Delivery Roller  1    
  7 C209 4307 Reverse Guide Plate  3    
  8 C215 4200 Clutch Stopper   1    
  9 C215 8240 Reverse Roller Clutch  1    
 10     
 11     
 12     
 13     
 14 C200 4218 Timing Belt - MM - 75 - 4.8 - G           1    
 15 5403 2075 Stepped Screw  2    
 16 C203 4060 Tension Release Slider    2    
 17 C207 4150 Fixing Screw   2    
 18 C213 4052 Platen Roller  1    
 19 C200 4143 Gear - 40T     1    
 20 C203 4038 Master Guide - Large 4    
 21 C215 8121 Master Motor - DC 24V/38.4W    1    
 22 C200 4162 Pulley - 18T   1    
 23 C215 4001 Left Side Plate - Plotter 1    
 24 C203 4047 Motor Spacer   1    
 25 C200 4169 Timing Belt - MM190X6.4  1    
 26 C200 4171 Spacer - 6x8x14mm    1    
 27 C203 4044 Timing Belt - 87XL   1    
 28 C200 4163 Pulley - 16T   1    
 29 C203 4072 Harness Bracket      1    
 30 C200 4164 Pulley - 34T   1    
 31 C200 4170 Spacer - 9.4x23.4x2.9    1    
 32 C203 3044 Tension Roller 1    
 33 5056 0188 Bushing - 6mm - Long 4    
 34 C200 4165 Gear - 22T     1    
 35 C213 4232 Reverse Guide  1    

 36 C201 4038 Bracket - Guide Pawl 2    
 37 C215 4043 Lower Guide Plate    1    
 38 C213 4300 Counter Roller Shaft 1    
 39 C200 4244 Master Guide   1    
 40 C203 4054 Tension Release Arm  1    
 41 C203 4059 Tension Release Shaft     1    
 42 C215 4046 Upper Reverse Roller 1    
 43 C213 4045 Lower Reverse Roller 1    
 44 C200 4196 Tension Release Arm - Small    1    
 45 C200 4184 Tension Spring 2    
 46 C201 4024 Pulley Plate   1    
 47 C200 4182 Lower Master Feed Roller  1    
 48 C207 4181 Upper Master Feed Roller  1    
 49 C201 4026 Positioning Plate    1    
 50 C215 4005 Right Side Plate - Plotter     1    
 51    
 52    
 53 C200 4183 Pulley - 28T   1    
 54 C213 4306 Stay - Reverse Guide 1    
 55 C209 4321 Antistatic Brush     1   

56 C200 2338 Gear 20T 1
57 5324 1658 Bushing - 4x8x4.5mm 1
58 H002 2226 Bushing - Heat Roller 1
59 H012 1181 Bushing - M6 2

27. PLOTTER/MASTER FEED SECTION 3 (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 61 Parts Location & List



100 0720 0050z Retaining Ring - M5      
101 0313 0080z Philips Screw - 3x8      
102 0434 0080z Tapping Screw - M4x8     
103 0622 0060E Spring Pin - 2x6mm
104 0314 0080z Philips Screw - 4x8      
105 0801 0026 Philips Pan Head Screw - M3x4
106 0574 0060E Hexagon Headless Set Screw - M4x6
107 0720 0040z Retaining Ring - M4      
108 0701 0060z Flat Washer - M6   
109 0720 0060z Retaining Ring - M6      
110 0805 3250 Ball Bearing - 8x6
111 0574 0040E Hexagon Headless Set Screw - M4x4
112 0960 4010z Philips Flange Screw - M4x10  
113 0720 0080z Retaining Ring - M8      
114 0964 4008z Tapping Screw W/Washer - M4x8
115 0313 0050z Philips Screw - 3x5      
116 0960 4008z Flange Head Screw - 4 x 8     
117 0313 0200z Philips Screw - 3x20     
118 0805 3263 Bearing - 6 x 10 x 6mm  
119 0720 0020Z Retaining Ring - m2 1
120 0720 0025Z Retaining Ring - m2.5 1

A

Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 61 Parts Location & List



28. MASTER EJECT SECTION 1 (C216)

‘4.!/

VT2105

\ I / \ -j..

62 Parts location and List



  1 C200 3627 Gear - 30T     2    
  2 5506 4608 Bushing - Paper Hold/Down Roller -           6    
  3 C200 3535 Supporter 2    
  4 C200 3536 Separation Arm Bushing    2    
  5 C201 3527 Pressure Spring      2    
  6 C200 3542 1st Lower Eject Roller    1    
  7 C219 3606 Lower Belt     4    
  8 C200 3539 1st Upper Eject Roller    1    
  9 C219 3605 Upper Belt     4    
 10 C200 3537 Arm Connect Shaft    1    
 11 C200 3529 Pulley Plate   2    
 12 C201 8061 Motor - DC25.8W      1    
 13 C200 3604 Coupled Gear - 16T & 50T  1    
 14 C200 3609 Coupled Gear - 58T & 20T  1    
 15 C200 3606 Coupled Gear - 62T & 20T  1    
 16 C200 3607 Coupled Gear - 62T & 32T  1    
 17 C201 3520 Rear Side Plate - Master Eject 1    
 18 C200 3628 Gear - 20T     2    
 19 C200 3614 Gear - 16T     1    
 20 C200 3610 Gear - 116T    1    
 21 C200 3638 Lever Spring   1    
 22 C200 3636 Pressure Plate Lever 1    
 23 C203 3519 Front Side Plate - Master Eject              1    
 24 C200 3557 Solenoid Plate 1    
 25 C200 3553 Solenoid Bracket     1    
 26 C201 3534 Detecting Switch - Master Eject              1    
 27 C200 3559 Detecting Switch Bracket  1    
 28 C200 8437 Master Eject Solenoid     1    
 29 C207 3523 Master Eject Stay    1    
 30 C201 3529 Lower Pulley Shaft   1    
 31 5403 2075 Stepped Screw  1    
 32 C200 3554 Solenoid Arm   1    
 33 C200 3547 Pulley    8    
 34 C203 3501 Tension Spring 2    
 35 C201 3530 Upper Pulley Shaft   1    

100 0720 0040z Retaining Ring - M4      
101 0434 0060z Tapping Screw - M4x6     
102 0720 0050z Retaining Ring - M5      
103 0313 0030z Philips Pan Head Screw - M3x3
104 0720 0030z Retaining Ring - M3      
105 0807 4076 Washer - 8.2x6.1x0.3mm  
106 0707 6045B Bushing - M6x45    
107 0807 4053 Spacer - 6.2x9.5x0.1     
108 0807 4103 Spacer - 0.5mm
109 0720 0060z Retaining Ring - M6      
110 0807 5013 Flat Washer - M8.4
111 0623 0120E Spring Pin - 3x12mm     
112 0313 0140z Philips Pan Head Screw - M3x14    
113 0951 3006z Philips Screw With Flat Washer - M3    
114 1105 0020 Adhesive Wire Clamp     
115 0314 0050z Philips Pan Head Screw - M4x5
116 1105 0042 Wire Band

28. MASTER EJECT SECTION 1 (C216) Rev. 6/28/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 63 Parts Location & List



29. MASTER EJECT SECTION 2 (C216)

-/

Y’uli

(16+

/

/

/

‘o26

/0 113

J?

102

i

-’027

.0
102

(I15) (30)(1 01)(29) C 18) (3i

VT2105 64 Parts location and List



  1 C203 3526 Upper Inner Cover    1    
  2 C203 3504 Hinge Shaft    1    
  3 C203 3503 Master Eject Hinge   1    
  4 C201 3542 Pressure Arm Shaft   1    
  5 5501 6185 Bushing - Shaft - Water AdjustinG         2    
  6 C213 3517 Master Eject Hinge   1    
  7 C201 3549 Rear Link 1    
  8 C201 3545 Pressure Arm   2    
  9 C200 3712 Pulley    2    
 10 5507 6766 Wire Spring    2    
 11 5501 4719 Rubber Ring - Stopper     2    
 12 C201 3520 Rear Side Plate - Master Eject 1    

13 C200 3753 Guide 2    
 14 C203 3527 Bottom Plate - Master Eject    1    
 15 C203 3511 Arm - Master Eject Box    1    
 16 C203 3505 Master Eject Box     1    
 17 C200 3708 Pressure Plate 1    
 18 C201 3531 Pulley Guide   4    
 19 C203 3519 Front Side Plate - Master Eject              1    
 20 C201 3544 Pressure Plate Shaft 1    
 21 C203 3516 Master Eject Stay - Large 1    
 22 C200 3508 Master Eject Stay - Small 1    
 23 C203 3517 Lock Stud 1    
 24 C200 3618 Gear - 60T     1    
 25 C201 3548 Front Link     1    
 26 C200 3631 Bracket   1    
 27 C200 3519 Front Inner Cover    1    
 28 C201 6015 Air Knife Nozzle     1    
 29 5056 0509 Nut Plate - Microswitch   2    
 30 C200 8408 Motor - AC15W  1    
 31 C203 2130 Master Eject Cover   1    
 32 C203 3531 Capacitor Connector Cover 1    
 33 C211 8482 Master Eject Harness 1    
 34 C213 8483 Harness Air Knife    1    
 35 C203 2125 Safety Switch Bracket     1    

 36 C203 3518 Lock Stay Bracket    1    

100 0964 4010z Tapping Screw W/Washer - M4x10    
101 0434 0060z Tapping Screw - M4x6     
102 0314 0080z Philips Screw - 4x8      
103 0951 4008z Philips Screw With Flat Washer - M4x8  
104 1105 0009 Nylon Clip - 5N    
105 1106 0411 Bushing - 11.5mm   
106 0700 0060z Flat Washer - M6   
107 0720 0060z Retaining Ring - M6      
108 1204 1490 Micro Switch - V-53-1A3  
109 0964 3008z Tapping Screw W/Flat Washer - M3x8     
110 0701 0080z Flat Washer - M8   
111 0700 0080z Flat Washer - M8   
112 0720 0050z Retaining Ring - M5      
113 0951 3004z Philips Screw With Flat Washer - M3x4  
114 0964 4008z Tapping Screw W/Washer - M4x8
115 0313 0140z Philips Pan Head Screw - M3x14    
116 1204 0886 Micro Switch   
117 1105 0008 Nylon Clip - 2N    
118 1204 1438 Microswitch    

29. MASTER EJECT SECTION 2 (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 65 Parts Location & List



30. ELECTRICAL SECTION (C216) Rev. 4/5/96

VT2105 66 Parts Location & List



  1 C200 8443 Master Counter 1    
  2 C200 8446 Copy Counter   1    
  3 5056 0509 Nut Plate - Microswitch   2    
  4 C216 2720 Operation Panel - 115V    1    
  4 C216 2725 Operation Panel - 230V    1    
  5 C203 8095 Upper Harness Supporter   1    
  6 C201 8055 AC Drive Board - 220V     1    
  6 C201 8057 AC Drive Board - 120V     1    
  7 C203 8136 Noise Filter - 220V  1    
  7 C203 8135 Noise Filter - 120V  1    
  8 C202 8095 Grounding Harness    1    
  9 C203 8115 Micro Switch   1    
 10 C200 3123 Support Plate - Safety Switch  1    
 11 C215 8116 Ink Detecting Board  1    
 12 C203 2112 Safety Switch Bracket     1    
 13 C216 8322 Power Supply Board - 230V 1    
 13 C215 8302 Power Supply Board - 115V 1    
 14 C201 8163 Power Supply Cord - 220/240V   1    
 14 C203 8124 Power Supply Cord - 120V  1    
 15 C203 8096 Lower Harness Supporter   1    
 16 C203 2030 Board Stud     1    
 17 C209 8276 Main Switch    1    
 18 C203 2114 Bracket   1    
 19 C207 8088 Flat Cable - Main Board   1    
 20 1204 0801 Push Switch    1    
 21 C200 3756 Safety Switch Shaft  1    
 22 C200 3755 Plate Spring   1    
 23 C201 4541 Bracket - Drum Detecting Switch              1    
 24 C200 2596 Main Board Stud - Long    3    
 25 C216 8002 Image Processing Board    1    
 26 C215 8004 IC - Processing      1    
 27 C203 2031 Main Board Spacer    1    
 28 C201 2468 Decal - Master Cutter     1    
 29 C209 2502 Decal - Main Switch  1    
 30 C213 2430 Main Switch Cover    1    
 31 C216 8122 Main Control Board - 230V 1    

 31 C216 8062 Main Control Board - 115V 1    
 32 C216 8052 IC - Main Board      1    
 33 C216 8057 Main Harness   1    
 34 C207 2148 Insulating Sheet - Main Board  1    
 35 C203 8181 Transformer    1    
 35 C201 8155 Transformer - 235/105V    1    
 36 C203 2018 Transformer Bracket  1    
 37 C203 2057 Switch Bracket 1    
 38 C216 2059 Circuit Breaker Bracket   1    
 39 C216 8176 AC Drive Harness - 220V   1    
 39 C216 8166 AC Drive Harness - 120V   1    
 40 C203 2128 AC Drive Board Cover 1    
 41 C203 2119 Bracket - Power Supply Cord    1    
 42 C203 2131 Transformer Cover    1    
 43 C203 5053 Insulating Sheet     1    
 44 C201 2551 Switch Bracket 1    
 45 **** ****     OEM Parts 1    
 46 **** ****     OEM Parts 1    

47 C216 9501 Flat Label Main PCB 1

30. ELECTRICAL SECTION (C216) Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 67 Parts Location & List



100 0313 0140Z Philips Pan Head Screw - M3x14    
101 1204 1442 Microswitch    
102 0433 0060W Tapping Screw - M3x6     
103 0951 4008Z Philips Screw With Flat Washer - M4x8  
104 0314 0120Z Philips Screw - 4x12     
105 0951 3004Z Philips Screw With Flat Washer - M3x4  
106 1403 0539 Photointerruptor - EE-SX450-P1    
107 0314 0200Z Philips Screw - 4x20     
108 1107 0389 Fuse - 2.5A    
109 0951 3006Z Philips Screw With Flat Washer - M3    
110 0313 0050Z Philips Screw - 3x5      
111 0720 0020Z Retaining Ring - M2      
112 0701 0030Z Flat Washer - M3   
113 0314 0080Z Philips Screw - 4x8      
114 0314 0160Z Philips Pan Head Screw - M4x16    
115 1107 0641 Fuse - 2.5A    
115 1107 0389 Fuse - 2.5A (120V)
116 0705 0040B Toothed Washer
117 0960 4008Z Flange Head Screw - 4 x 8     
118 1802 2800 Grounding Wire
119 1106 0132 Cord Stopper   
120 1105 0009 Nylon Clip - 5N    
121 0701 0040Z Flat Washer - M4   
122 0313 0040Z Philips Pan Head Screw - M3x4
123 0960 3016B Philips Flange Screw - M3x16  
124 1204 1595 Switch    
125 0951 3025Z Philips Screw W/H Flat Washer - M3x25  
126 1107 0761 Circuit Breaker - 5A - 220V   
126 1107 0782 Circuit Breaker - 120V  

A

Rev. 11/8/94

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 67 Parts Location & List



31. TABLE/DRUM BOX (C216)

o10 0101

--u/’

d8

VT2105

/

Parts location and List



  1 C200 9101 Drawer    2    
  2 C200 9102 Table Stud     2    
  3 C526 2150 Drum Decal - Black   1    
  4 C526 2151 Drum Decal - Red     1    
  5 C526 2152 Drum Decal - Blue    1    
  6 C526 2153 Drum Decal - Green   1    
  7 C526 2154 Drum Decal - Brown   1    
  8 C526 2100 Option Drum Case     1    
  9 C526 2110 Decal - Drum Case    1    
 10 C200 9105 Magnet Catch   1    
 11 C200 9107 Caster    4    
 12 C200 9103 Table Door     1    
 13 C200 9104 Hinge 2    

100 0584 0100z Hexagon Bolt - M4x10     
101 0324 0100z Sunk Screw - 4x10  
102 0588 0120z Hexagon Bolt - M8x12     

31. TABLE/DRUM BOX (C216)

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 69 Parts Location & List



32. MAIN CONTROL BOARD (C216)

CAPACITOR COIL
, ! 1 1

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

Clll

C112

C113

C114

C115

C116

C117

C118

C119

C120

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

163

154

160

159

156

154

156

161

155

155

155

161

162

162

161

155

158

158

158

158

158

158

158

157

158

158

158

156

156

158

158

158

158

157

158

158

158

158

158

157

158

158

158

158

15s

Clol

C102

C103

C104

C105

C106

C107

C108

C109

Cllo

C121

C122

C123

C124

C125

C132

C133

C134

C135

C136

C137

C138

C139

C140

C141

C142

C143

C144

C145

C146

C147

C148

C149

C150

C151

C154

C155

C156

157

158

158

158

158

158

158

158

158

157

C126

C127

C128

C129

C130

C157

C158
I

CONNECTOR FUSE
1 I

DAY DIODE DPS Ic
INDEX

NO.
INDEX

NO.
INDEX

NO.
SYMBOL

NO. m SYMBOL
NO.

IC1ll

(IC1 12)

IC113

IC114

IC115

IC116

IC117

IC118

IC119

IC120

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL INDEX
NO. NO.

SYMBOL
NO.

1=1=1CN101

CN102

CNI03

CN104

CN105

D102

D103

D104

D105

D106

D107

D108

DI09

D11O

120

120

117

117

117

117

117

117

117

Ll-
DPS101 111

DPS102 110

DPS103 111

IC101

IC102

IC103

IC104

IC105

IC106

IC107

ICI08

IC109

IC11O

138

114

114

139

144

144

119

127

126

142

132

106

137

124

118

118

127

129

115

134

102

104

105

103

104

DAY101

DAY102

DAY103

DAY104

DAY105

DAY106

DAY107

DAY108

121

121

121

121

121

121

121

121

(FU101)

FU102

(FU102)

107

109

107

I 1 I

Parts location and ListVT2105 70



32. MAIN CONTROL BOARD (C216)

RESISTOROsc RERAY

=N=F=l

LED mSYMBOL INDEX
NO. NO.

RAY1ll 149

SYMBOL
NO.

R101

R102

[NDEX
NO.

148

148

*

SYMBOL INDEX
NO. NO.

RAYlOl 151

RAY102 151

RAY103 150

RAY104 150

RAY105 150

RAY106 150

RAY107 149

RAY108 149

RAY109 149

RAY110 149

;

INDEX
NO.

133

130

128

127

125

SYMBOL
NO.

SYMBOL
NO.

SYMBOL
NO.

IC121

IC122

IC123

IC124

IC125

IC126

IC127

IC128

IC129

IC130

INDEX
NO.

134

134

131

143

135

141

146

140

136

145

LED101

LED 102

LED103

LED 104

IC131

IC132

IC133

IC134

IC135

123 I I

123

123

148

148

148

148

148

148

178

197

R103

R104

R105

R106

R107

R108

R109

R11O

I

!wSYMBOL INDEX
NO. NO.

Pclol 122

1 I

SYMBOL INDEX SYMBOL INDEX

NO. NO. NO. NO.

Rlll 195 R121 166

R112 167 R122 166

R113 168 R123 165

R114 172 R124 169

R115 170 R125 194

R116 193 R126 179

R117 193 R127 179

R118 169 R128 171

R119 201 R129 194

R120 170 R130 168

l--
SYMBOL

NO.

R152

R153

R154

R155

R156

R157

R158

R159

R160

R161

SYMBOL
NO.

NDEX
NO.

193

193

185

185

198

190

181

181

190

187

4NDEX
NO.

SYMBOL
NO.

I
194

187

198

200

185

R162 192 R172 174

R163 169 R173 179

R164 184 R174 179

R165 193 R175 179

R166 176 R176 177

R142

R143

R144

R145

R146

R147

R148

R149

R150

R151

196

169

192

185

175

R131

R132

R133

R134

R135

R136

R137

R139

R140

R141 L!
198

185

185

175

202 J
R167 193 R177 195

R168 193 R178 179

R169 185 R179 173

R170 193 R180 199

R171 169 R181 186

202

192

176

182

193

Parts location and ListVT2105 71



32. MAIN CONTROL BOARD (C216)
----- ----- ------ .-—.
lkSl PUINI I HANSIS I (

SYMBOL
NO.

R182

R183

R184

R185

R186

R187

R188

R189

R190

R191

INDEX
NO.

189

182

192

169

193

180

172

183

172

172

SYMBOL
NO,

R192

R193

R194

R195

R196

R197

R198

R199

R200

R201

INDEX
NO.

172

194

171

188

188

188

188

203

190

193

SYMBOL
NO.

R202

R203

R204

R205

R206

R207

R208

R209

R21O

R211

INDEX
NO.

193

193

193

193

193

193

193

193

177

191

SYMBOL
NO.

R212

R213

R214

R215

R216

R217

R218

R219

INDEX
NO.

170

170

170

170

170

170

170

170

TP101 101

TP102 101

TP103 101

SYMBOL
NO.

Q101

QI02

Q103

QI04

Q105

Q106

3

INDEX
NO.

112

113

116

113

113

113

%=T%?
VRlol 152

VR 102 153

VR 103 153

VT2105 72 Parts location and List



 * C216 8122 Main Control Board - 230V 1    
 * C216 8112 Main Control Board - 115V 1    
 1 C215 8045 IC - M27C256B-15F1   1    

101 1101 0328 Connector Pin Contact    
102 1102 2852 Connector - 34P     
103 1102 2853 Connector - 40P              
104 1102 4970 Connector - 50P     
105 1103 0740 Connector - 6P
106 1104 0413 Connector - 28P     
107 1104 0564 Fuse Socket    
108 1107 0712 Fuse - K19374/5A    
109 1107 0713 Fuse - K19374/2A    
110 1204 1324 DIP Switch     
111 1204 1327 DIP Switch     
112 1400 0100 Transistor - 2SA683
113 1400 0368 Transistor - 2SC3325     
114 1401 0398 IC - STA402A   
115 1401 0400 Transistor Array - SLA4060    
116 1401 0401 Transistor - 2SD1194     
117 1401 0835 Diode - 1SS190
118 1401 0876 IC - PA2003GR  
119 1401 0877 IC - TD62083F  
120 1402 0110 Diode - V06C   
121 1402 0209 Diode Array - DAN - 401  
122 1403 0238 IC - TLP521    
123 1403 0404 Light Emitting Diode - SEL2110R
124 1407 1151 IC - D-8085AC-2     
125 1407 1596 IC - SN74LS14NS     
126 1407 1882 IC - SN74LS373NS    
127 1407 2057 IC - 82C55AFP-5     
128 1407 2058 IC - 82C54FP-6
129 1407 2077 IC - SN74LS138NS    
130 1407 2081 IC - SN74LS08NS     
131 1407 2187 IC - SN74LS07NS     
132 1407 2218 IC - SN74LS06NS     
133 1407 2253 IC - SN74LS393NS    
134 1407 2273 IC - TA8050P   
135 1407 2348 IC - TC4051BF  

32. MAIN CONROL BOARD (216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 73 Parts Location & List



136 1407 2404 IC - M5M81C55FP     
137 1407 2852 IC - LH5116N   
138 1407 3627 IC - SN74LS145NS    
139 1407 3701 IC - TMP82C79M-2    
140 1408 0454 IC - UPC358G   
141 1408 0471 IC - TCA955    
142 1408 0494 IC - MB3371P   
143 1408 0595 IC - NJM2904M  
144 1408 0606 IC - PC339G    
145 1408 0790 IC - UPC324G   
146 1408 0977 IC - MB4052PF  
147 1503 0333 Ceramic Oscillator - 6.0MG
148 1600 1095 Resistor - 120Ohm 1/8W +-5%     
149 1601 7374 Resistor Array - 4.7K Ohm  
150 1601 7376 Resistor Array - 10k Ohm +-5% 1/8W
151 1601 7377 Resistor Array - 15k Ohm +-5% 1/8W
152 1601 8145 Variable Resistor - 5k Ohm 0.5W
153 1601 8157 Variable Resistor - 100k Ohm    
154 1604 1382 Capacitor - 10uF 50V     
155 1604 1386 Capacitor - 100mF +-20% 50V     
156 1605 0226 Capacitor - 1000pF 50V   
157 1605 0234 Capacitor - 220pF 50V    
158 1606 1139 Capacitor - 0.01uF +-20%
159 1606 1638 Capacitor - 0.22mF 50V   
160 1606 1832 Capacitor - 0.015uF 25V +-5%    
161 1606 1833 Capacitor - 0.022uF 25V +-5%    
162 1606 1834 Capacitor - 0.033uF 25V +-5%    
163 1606 1835 Capacitor - 0.1uF 25V +-5%
164 1607 0001 Coil - SN-8S-500    
165 1611 6222 Resistor - 2.2K Ohm 1/2T +-5%   
166 1611 6331 Resistor - 330 Ohm 1/2T  
167 1611 6361 Resistor - 360 Ohm 1/8T +-5%    
168 1630 2102 Resistor - 1K Ohm 1/8W +-5%     
169 1630 2103 Resistor - 10K Ohm 1/8W  
170 1630 2104 Resistor - 100K Ohm 1/8W +-5%   
171 1630 2113 Resistor - 11K Ohm 1/8W +-5%    

172 1630 2122 Resistor - 1.2KOhm 1/8W +-5%    
173 1630 2123 Resistor - 12KOhm 1/8W +-5%     
174 1630 2133 Resistor - 13KOhm 1/8W +-5%     
175 1630 2151 Resistor - 1.5KOhm 1/8W +-5%    
176 1630 2152 Resistor - 1.5K Ohm 1/8W +-5%   
177 1630 2203 Resistor - 20K Ohm  
178 1630 2221 Resistor - 220 Ohm  
179 1630 2223 Resistor - 22K Ohm 1/8W +-5%    
180 1630 2242 Resistor - 2.4K Ohm 1/8W
181 1630 2243 Resistor - 24K Ohm 1/8W +-5%    
182 1630 2244 Resistor - 240KOhm 1/8W +-5%    
183 1630 2302 Resistor - 3K Ohm 1/8W +-5%     
184 1630 2330 Resistor - 33 Ohm 1/8W +-5%     
185 1630 2332 Resistor - 3.3K Ohm 1/8W +-5%   
186 1630 2333 Resistor - 33KOhm 1/8W +-5%     
187 1630 2334 Resistor - 330KOhm  
188 1630 2361 Resistor - 360Ohm   
189 1630 2362 Resistor - 3.6K Ohm 1/8W +-5%   
190 1630 2392 Resistor - 3.9K Ohm
191 1630 2393 Resistor - 39KOhm 1/8W +-5%     
192 1630 2432 Resistor - 4.3KOhm 1/8W +-5%    
193 1630 2472 Resistor - 4.7K Ohm 1/8W +-5%   
194 1630 2473 Resistor - 47KOhm 1/8W +-5%     
195 1630 2513 Resistor - 51KOhm 1/8W +-5%     
196 1630 2514 Resistor - 510KOhm 1/8W +-5%    
197 1630 2562 Resistor - 5.6K Ohm
198 1630 2683 Resistor - 68K Ohm 1/8W +-5%    
199 1630 2752 Resistor - 7.5KOhm 1/8W +-5%    
200 1630 2822 Resistor - 8.2K Ohm
201 1630 2823 Resistor - 82KOhm 1/8W +-5%     
202 1630 2824 Resistor - 820KOhm 1/8W +-5%    
203 1630 2912 Resistor - 9.1KOhm  

A

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 73 Parts Location & List



33. IMAGE PROCESSING BOARD (C216)

CAPACITOR

INDEX
No.

137

137

137

137

137

137

137

137

137

137

INDEX
NO.

137

137

137

137

137

137

137

137

137

137

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO,

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
No.

137

137

137

138

137

137

l?17

137

137

137

SYMBOL
NO.

SYMBOL
NO.

C400

C401

C402

C403

C404

C405

C406

C407

C408

C409

134

135

133

134

140

137

137

137

137

137

C41O

C411

C412

C413

C414

C415

C416

C417

C418

C419

140

137

137

137

137

140

137

137

137

137

C420

C421

C422

C423

C424

C425

C426
c4~7

C428

C429

137

137

137

137

137

137

137

137

138

138

C430

C431

C432

C433

C434

C435

C436

C437

C438

C439

138

137

137

137

138

138

136

136

137

137

C440

C441

C442

C443

C444

C445

C446

C447

C448

C449

C450

C451

C452

C453

C454

C455

C456

C457

C458

C459

C460

C46 1

C462

C463

C464

C465

C466

C467

C468

C469

COIL

s

SYMBOL INDEX
NO. NO.

L400 139

? DPS;ONNECT(

SYMBOL
NO.

P

u

SYMBOL
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

104

101

101

102

103

INDEX
NO.

SYMBOL INDEX
NO. NO.

C490 137

C491 138

C492 138

C493 140

C494 140

C495 137

INDEX
NO.

C470

C471

C472

C473

C474

C480

C481

C482

C483

C484

137

137

137

137

137

137

137

137

137

137

CN401

CN402

CN403

CN404

CN405

DPS400 I 106I IC40()

IC401

IC402

IC403

IC404

IC405

IC406

IC407

IC408

IC409

129

124

117

112

110

108

112

112

125

125

C475

C476

C477

C478

C479

137

137

137

137

137

C485

C486

C487

C488

C489

137

137

137

137

137

VT2105 Parts location and List74



33. IMAGE PROCESSING BOARD (C216)

MBOL INDEX
NO. NO.

IC41O 115

IC411 128

IC412 128

IC413 112

IC414 125

IC415 114

IC416 116

IC417 110

IC418 116

IC419 114

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO,

SYMBOL
NO.

INDEX
NO.

SYMBC
NO.

INDEX
NO,

IC420

IC421

IC422

IC423

IC424

IC425

IC426

IC427

IC428

IC429

IC430

IC431

IC432

IC433

IC434

IC435

IC436

IC437

IC438

IC439

125

125

125

120

120

121

125

125

125

109

124

121

116

116

116

116

127

113

121
119

IC450

IC451

IC452

IC453

1C454

IC455

lC’456

1C457

IC458

IC459

111

123

115

118

110

114

114

130
lQ1

121

IC460

IC461

IC462

IC463

IC464

IC465

IC466

1C467

IC468

IC469

121

108
l~g

]~1

12]

]’75

125

107

107

107

IC470

IC471

IC472

(IC47;

1C473

IC474

IC475

IC476

IC’477

IC478

107

114

1

105

118

115
1~’2

lJ1

1~~

109

112

114

118

116

109

109

109

114

121

126

IC440

IC441

IC442

IC443

IC444

IC445

IC446

IC447

IC448

IC449
—

Osc RESISTOR

El
SYMBOL INDEX

NO. NO.

OSC400 131

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

[NDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

146

R400

R401

R403

R404

R405

R406

R407

R408

R409

R41O

132

132

146

141

146

146

143

146

147

146

R411

R412

R413

R414

R415

R416

R417

R418

R419

R420

146

148

144

144

149

146

146

147

146

146

R421

R422

R423

R424

R425

R426

R427

R428

R429

R430

146

146

146

146

146

146

146

146

146

146

R431

R432

R433

R434

R435

R436

R437

R438

R439

R440

146

146

146

146

146

146

146

146

146

146

R441

R442

R443

R444

R445

R446

R447

R448

R449

R450

R451

R452

R453

R454

R455

R456

R458

R459

R460

R461

VT2105 Parts location and List75



33. IMAGE PROCESSING BOARD (C216)

SYMBOL
NO.

R462

R463

R464

R465

R466

R467

R468

R469

R470

R471

INDEX
NO.

142

142

142

142

142

142

142

142

145

145

E
SYMBOL INDEX

NO. NO.

R472 145

VT2105 76 Parts location and List



* C215 8002 Image Processing Board 1    
1 C215 8004 IC - HN27256P-25     1    

101 1102 4970 Connector - 50P     
102 1102 5009 Connector - 26P     
103 1103 0507 Connector - 6P
104 1103 0698 Connector - 9P
105 1104 0413 Connector - 28P     
106 1204 1324 DIP Switch     
107 1407 1599 IC - SN74LS153NS    
108 1407 1600 IC - SN74LS244NS    
109 1407 1605 TTL - SN74LS157NS   
110 1407 1741 TTLIC - SN74LS32NS  
111 1407 1745 IC - SN74LS139NS    
112 1407 1746 IC - SN74LS240NS    
113 1407 1783 IC - SN74LS02NS     
114 1407 1880 IC - SN74LS04NS     

115 1407 2051 IC - SN74LS00NS     
116 1407 2052 IC - NS74LS74ANS    
117 1407 2077 IC - SN74LS138NS    
118 1407 2081 IC - SN74LS08NS     
119 1407 2106 IC - SN74LS279NS    
120 1407 2247 IC - SN74LS164NS    
121 1407 2249 IC - SN74LS174NS    
122 1407 2250 IC - SN75LS175NS    
123 1407 2253 IC - SN74LS393NS    
124 1407 2339 TTL - IC - SN74LS241NS   
125 1407 2347 IC - SN74LS161NS    
126 1407 2725 IC - SN74LS51NS     
127 1407 3478 IC - SLA7024M  
128 1407 3894 IC - MB8464A-10LPF  
129 1407 3902 IC - SN74LS251NS    
130 1408 0408 IC - PST518A   
131 1503 0141 Oscilator - CSA6.55MS11  
132 1600 1168 Resistor - 10MHz\2W
133 1604 0930 Capacitor - 100uF 50V    
134 1604 2081 Capacitor - 1mF 50V
135 1604 2209 Capacitor - 100uF 16V    
136 1605 0304 Capacitor - 2200pF +-10% 50V    
137 1606 1139 Capacitor - 0.01uF +-20%
138 1605 1455 Capacitor - 470pF 25V    
139 1607 0421 Coil - SP0615-220M2R0    
140 1610 0286 Capacitor - 100pF 50V +-10%     
141 1630 2101 Resistor - 100 Ohm 1/8W  
142 1630 2102 Resistor - 1K Ohm 1/8W +-5%     
143 1630 2222 Resistor - 2.2K Ohm 1/8W
144 1630 2242 Resistor - 2.4K Ohm 1/8W
145 1630 2330 Resistor - 33 Ohm 1/8W +-5%     
146 1630 2472 Resistor - 4.7K Ohm 1/8W +-5%   
147 1630 2473 Resistor - 47KOhm 1/8W +-5%     
148 1630 2510 Resistor - 51 Ohm 1/8W   
149 1630 2511 Resistor - 510 Ohm 1/8W +-5%    

33. IMAGE PROCESSING BOARD (216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 77 Parts Location & List



34. A/D CONVERSION BOARD (C216)

CAPACITOR

SYMBOL
NO.

C600

C601

C602

C603

C604

C605

C606

C607

C608

b!!

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

154

152

152

156

152

152

156

149

152

152

SYMBOL
NO.

C650

C651

C652

C653

C654

C655

C656

C657

C658

C659

INDEX
NO.

152

152

152

152

152

156

156

152

150

152

SYMBOL
NO.

INDEX
NO.

143

142

144

144

143

141

143

141

141

143

C61O

C611

C612

C613

C614

C615

C616

C617

C618

C619

153

143

143

143

146

143

143

143

143

145

C620

C621

C622

C623

C624

C625

C626

C627

C628

C629

152

152

152

152

152

152

152

152

152

152

INDEX
NO.

115

115

115

115

115

115

115

115

C630

C631

C632

C633

C634

C635

C636

C637

C638

C639

151

148

152

152

152

152

152

152

152

152

C640

C641

C642

C643

C644

C645

C646

C647

C648

C649

c

SYMBOL
NO.

C660

C661

C662

C663

C664

C665

C666

C667

C668

C669

155

152

152

152

152

152

152

152

152

152

CONNECTOR DIODE FUSE

SYMBOL
NO.

INDEX
NO.

F
SYMBOL

NO.

C671

C672

C673

C674

L._

C675

C676

C677

C678

INDEX
NO.

152

152

152

152

152

152

147

152

SYMBOL
NO.

CN601

CN602

CN603

CN604

CN605

CN606

CN607

SYMBOL
NO.

D600

D601

D602

D603

D604

D605

D606

D607

d
INDEX

NO.

110

109

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

107

108

103

102

105

104

106

FU600

(FU600)

IC600

IC601

IC602

IC603

IC604

IC605

IC606

IC607

IC608

IC609

122

122

118

119

125

123

124

137

127

120

IC61O

IC611

IC612

IC613

IC614

IC615

IC616

IC617

IC618

IC619

131

127

125

133

136

117

128

121

121

117

IC620

IC621

IC622

IC623

IC624

IC625

IC626

IC627

IC628

IC629

129

130

121

133

126

136

134

135

134

116

VT2105 78 Parts location and List



34. A/D CONVERSION BOARD (C216)

3ESISTOR

SYMBOL
NO.

INDEX
NO.

INDEX
NO.

SYMBOL
NO.

SYMBOL
NO.

SYMBOL
No.

INDEX
NO.

175

177

184

184

184

182

163

165

163

182

[NDEX
NO.

SYMBOL
NO.

[NDEX
NO.

INDEX
NO.

SYMBOL
NO.

w 160

159

184

184

184

184

159

159

159

171

R643

R646

R647

R648

R649

R650

R651

R652

R653

R654

186

183

183

167

191

193

159

171

160

186

R655

R656

R657

R658

R659

R660

R661

R662

R663

R664

R600

R601

R602

R603

R604

R605

R606

R607

R608

R609

184

184

184

184

184

184

184

184

184

184

R61O

R611

R612

R613

R614

R615

R616

R617

R618

R619

184

184

184

184

172

159

159

159

159

159

R620

R621

R622

R623

R624

R625

R626

R627

R628

R629

184

184

184

184

192

185

185

160

185

180

R630

R631

R632

R633

R634

R635

R639

R640

R641

R642

m mSYMBOL
NO.

INDEX
NO.

SYMBOL
NO. -----1INDEX

NO.
INDEX

NO.
SYMBOL

NO. -4INDEX
NO.

SYMBOL
NO.

INDEX
NO.

164

178

171

172

R705

R706

R707

R708

R711

R717

R718

R719

168

176

180

R727 181

R728 159

R729 158

R730 184

166

189

173

191

167

R685

R686

R687

R688

R689

157

190

190

179

157

169

159

184

172

184

R665

R666

R667

R668

R669

166

170

175

161

184

R675

R676

R677

R678

R679

R680

R681

R682

R683

R684

R695

R696

R697

R698

R699

R720 180

R721 176 1171

R712

R713

R714

R715

R716

184

184

186

186

166

R722

R723

R724

R725

R726

168

188

185

185

162

R690

R691

R692

R693

R694

171

164

159

159

171

R700

R701

R702

R703

R704

171

159

180

180

169

160

162

162

159

188

R670

R671

R672

R673

R674

193

174

187

185

157
I 1 1 I1

Parts location and List ‘79



34. A/D CONVERSION BOARD (C216)

TEST POIN

SYMBOL
NO.

TP600

TP601

TP603

TP604

TP605 7
INDEX

NO.

101

101

101

101

101

TRANSISTOR

SYMBOL INDEX
NO. NO.

Q600

Q602

Q603

Q604

Q605

Q607

Q608

112

111

113

114

113

114

114

VR600 139

VR601 140

VT2105 80 Parts location and List



  * C215 8012 A/D Conversion Board   1    101 1101 0328 Connector Pin Contact    
102 1102 0845 Contact - 3P   
103 1102 0903 Connector - 4P
104 1102 0905 Connector - 5P
105 1102 0907 Connector - 6P
106 1102 0913 Connector - 9P
107 1102 3479 Connector - 50P     
108 1102 5629 Connector - 16P     
109 1104 0564 Fuse Socket    
110 1107 0713 Fuse - K19374/2A    
111 1400 0098 Transistor - 2SA950-Y    
112 1400 0163 Transistor - 2SC2120 - Y
113 1400 0382 Transistor - 2SA1037KR   
114 1401 0298 Transistor - 2SC2712YT   
115 1401 0835 Diode - 1SS190
116 1401 0977 Transistor - LB1213M     
117 1407 1224 IC - DS0026CN-8     
118 1407 1600 IC - SN74LS244NS    
119 1407 1605 TTL - SN74LS157NS   
120 1407 1610 IC - SN7407    
121 1407 1723 IC - TC4052BF  
122 1407 1746 IC - SN74LS240NS    
123 1407 1783 IC - SN74LS02NS     
124 1407 1849 IC - M52672P   
125 1407 1880 IC - SN74LS04NS     
126 1407 1935 IC - TC4066BF  
127 1407 2052 IC - NS74LS74ANS    
128 1407 2081 IC - SN74LS08NS     
129 1407 2347 IC - SN74LS161NS    
130 1407 2348 IC - TC4051BF  
131 1408 0322 IC - DAC00800LCN    
132 1408 0408 IC - PST518A   
133 1408 0526 IC - HA3-2525-5     
134 1408 0562 IC - UPC4082G  
135 1408 0565 IC - UPC311G   

34. A/D CONVERSION BOARD (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 81 Parts Location & List



136 1408 0685 IC - MPC814G   
137 1408 0915 Resistor - 5V 0.5A  
138 1408 0995 IC - STK6772   
139 1601 8145 Variable Resistor - 5k Ohm 0.5W
140 1601 8146 Variable Resistor - 500 Ohm     
141 1604 1008 Capacitor - 35uF +-20% 25V
142 1604 1354 Capacitor - 100uF 10V    
143 1604 1382 Capacitor - 10uF 50V     
144 1604 1385 Capacitor -  47uF +-20% 50V     
145 1604 1386 Capacitor - 100mF +-20% 50V     
146 1604 1855 Capacitor - 4.7uF +-20% 25V     
147 1604 1984 Capacitor - 1mF 16V
148 1605 0226 Capacitor - 1000pF 50V   
149 1605 0359 Capacitor - 22pF 50V     
150 1605 0365 Capacitor - 3pF 50V
151 1605 0491 Capacitor - 230pF 50V    
152 1606 1139 Capacitor - 0.01uF +-20%
153 1606 1352 Capacitor - 0.1uF   
154 1606 1450 Capacitor - 10uF 50V     
155 1606 1453 Capasitor - 0.1uF +80% -20% 25V
156 1606 1455 Capacitor - 470pF 25V    
157 1630 2100 Resistor - 10 Ohm 1/8W +-5%     
158 1630 2101 Resistor - 100 Ohm 1/8W  
159 1630 2102 Resistor - 1K Ohm 1/8W +-5%     
160 1630 2103 Resistor - 10K Ohm 1/8W  
161 1630 2113 Resistor - 11K Ohm 1/8W +-5%    
162 1630 2122 Resistor - 1.2KOhm 1/8W +-5%    
163 1630 2133 Resistor - 13KOhm 1/8W +-5%     
164 1630 2151 Resistor - 1.5KOhm 1/8W +-5%    
165 1630 2152 Resistor - 1.5K Ohm 1/8W +-5%   
166 1630 2153 Resistor - 15k Ohm 1/8W +-5%    
167 1630 2154 Resistor - 150K Ohm 1/8W +-5%   
168 1630 2201 Resistor - 200 Ohm +-5% 1/8W    
169 1630 2202 Resistor - 2K Ohm 1/8W +-5%     
170 1630 2203 Resistor - 20K Ohm  
171 1630 2220 Resistor - 22 Ohm 1/8W +-5%     

172 1630 2222 Resistor - 2.2K Ohm 1/8W
173 1630 2223 Resistor - 22K Ohm 1/8W +-5%    
174 1630 2242 Resistor - 2.4K Ohm 1/8W
175 1630 2243 Resistor - 24K Ohm 1/8W +-5%    
176 1630 2271 Resistor - 270 Ohm - 1/8W  
177 1630 2273 Resistor - 27k Ohm 1/8W +-5%    
178 1630 2302 Resistor - 3K Ohm 1/8W +-5%     
179 1630 2330 Resistor - 33 Ohm 1/8W +-5%     
180 1630 2331 Resistor - 330 Ohm 1/8W +-5%    
181 1630 2332 Resistor - 3.3K Ohm 1/8W +-5%   
182 1630 2333 Resistor - 33KOhm 1/8W +-5%     
183 1630 2393 Resistor - 39KOhm 1/8W +-5%     
184 1630 2472 Resistor - 4.7K Ohm 1/8W +-5%   
185 1630 2473 Resistor - 47KOhm 1/8W +-5%     
186 1630 2511 Resistor - 510 Ohm 1/8W +-5%    
187 1630 2512 Resistor - 5.1k Ohm 1/8W +-5%   
188 1630 2620 Resistor - 62 Ohm 1/8W +-5%     
189 1630 2623 Resistor - 62K Ohm +-5%  
190 1630 2680 Resistor - 68 Ohm 1/8W +-5%     
191 1630 2683 Resistor - 68K Ohm 1/8W +-5%    
192 1630 2821 Resistor - 820 Ohm 1/8W +-5%    
193 1630 2822 Resistor - 8.2K Ohm

A

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 81 Parts Location & List



35. POWER SUPPLY UNIT (C216)

AL CAPACITOR

INDEX
NO.El

SYMBOL INDEX
NO. NO.

AL101 134

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

155

171

153

171

155

1’71

166

153

171

155

C241

C242

C243

C244

C245

C246

C247

C248

C250

C251

158

160

165

160

170

175

162

174

156

175

C221

C222

C223

C224

C225

C226

C227

C228

C229

C230

171

167

166

157

157

171
159

165

162

170

C231

C232

C233

C234

C235

C236

C237

C238

C239

C240

170

175

174

162

158

167

166

154

161

171

Clol

C102

C103

C104

C105

C106

C107

C108

C109

Cllo

168

168

169

173

163

163

172

172

168

164

Clll

C201

C202

C203

C204

C205

C206

C207

C208

C209

164

167

167

166

166

161

161

171

153

171

C210

C211

C213

C214

C215

C216

C217

C218

C219

C220

COIL CONNECTOR DIODE

SYMBOL
NO.

D101

(D101)

(D101)

D102

D103

D104

D105

D106

D107

D201

zINDEX
NO.El

SYMBOL INDEX
NO. NO.

C252 166

INDEX
NO.

108

107

109

106

11

SYMBOL
NO.

CN501

CN502

CN503

CN504

CN505

INDEX
NO.

127

102

13

125

125

126

125

125

126

131

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

SYMBOL
NO.

INDEX
NO.

D223

D224

D225

121

121

121

D202

D203

D204

D206

D207

D208

D209

D21O

D211

D212

129

129

124

128

124

124

132

121

121

121

D213

D214

D215

D216

D217

D218

D219

D220

D221

D222

124

121

121

130

L101

L201

L202

L203

L204

L205

117

6

176

176

178

7

I

121 I
121

124 I
121

121

121
I

Parts location and ListVT2105



35. POWER SUPPLY UNIT (C216)

FUSE

E

SYMBOL
NO.

FU101

(FU1O1)

Ic PUT RESISTOR

3
INDEX

NO.

116

110

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

wIC201
Ic~()’2

IC203

IC204

IC205

Ic’706

140

140

141

139

139

138

199

181

196

202

195

196

182
1g~

182

182

Rlol

R102

R103

RI04

R105

R 106

R 107

R 108

R109

RI 10

147

150

197

151

145

182
179

180

191
lg~

Rlll

R112

R113

R114

R115

R116

R117

Rllx

R201

R202

145
1g~

179

191

180

182

143

143

149

149

R203

R204

R205

R206

R208

R209

R21()
R~ll

R212

R213

149

149

146

148

149

149

149

144

148

181

R214

R215

R216

R217

R218

R219

R220

R221

R222

R223

SCR TRANSFORMER

INDEX
NO.

181

183

201

182

185

190

185

188

193

186

SYMBOL INDEX
NO. NO.

R265 182

R266 193

R267 180

INDEX
NO.

SYMBOL INDEX
NO. NO.

TIO1 4

T102 5

T103 14

T104 8

T105 8

SYMBOL
NO. I

SYMBOL INDEX
NO. NO.

SCR201 136

SYMBOL
NO.

SYMBOL
NO.

INDEX
NO.

SYMBOL
NO.

INDEX
NO.

180

198

187

148

146

142

192

181

181

200

R224

R225
R~26

R227

R228

R~29

R230
R~TJl

R232

R233

R234

R235

R236
R~37

R238

R239

R240

R241

R242

R243

183

183

149

149

181

lgg

181

182

182

183

R~44

R245

R246

R247

R248

R249

R250

R251

R252

K253

182

181

180

189

194

184

193

185
182

189

R254

R255
R~56

R257

R258

R259

R260

R261

R262
R~64

TM201 118

VT2105 Parts location and List82A



35. POWER SUPPLY UNIT (C216)

TRANSISTOR

SYMBOL INDEX
NO. NO.

Q101 122

(Q101) 177

(Q101) 16

(Q101) 113

Q102 119

Q103 123

(Q103) 177

(Q103) 103

(Q103) 115

Q104 119

VT2105

SYMBOL
NO.

Q201

Q202

Q203

Q204

Q205

Q206

Q207

INDEX
NO.

120

119

120

119

120

120

119

TRC

El

SYMBOL INDEX
NO. NO.

TRC101 137

VR

ZNR

PI

SYMBOL INDEX
NO. NO.

ZNR101 133

VR201 152

VR202 152
I 1 J

83 Parts location and List



35. POWER SUPPLY UNIT (C216)

\n

Ilw I Iuno’’---’’’’---f’l
— u

r-

Ur--lr-l UJ-J o I
—= I I

[

[

// T I —

716
\

u
El

r-- I I

X?12 9 015

+lljii
o

..,. ... @

o

\ \ \ \ \ 4
u

@
-,.~-.r.+.......;.O:<-}... . . . . . . .

.-., . . . . . . . . . . . . . . . . . . . . . ;.,...:
. . .

,.......

.,-. ......,... jo~: -.-.’
::
:;

-1-1-T +~j+.]
(’l

w = I

VT2105

/

d13

Parts location and List



 * C215 8302 Power Supply Board - 115V 1    
 * C216 8322 Power Supply Board - 220V 1    
 1 C200 8313 Radiation Plate 1    
 2 C213 8326 Grounding Wire  1    
 3 C215 8320 Heat Sink  1    
 4 C215 8340 Transformer - VCC 1    
 5 C215 8341 Transformer - VHD 1    
 6 C215 8342 Coil - VCC 1    
 7 C215 8343 Coil  1    
 8 C215 8344 Transformer     1    
 9 C215 8350 Relay Harness   1    

10 C215 8351 Relay Harness   1    
11 C215 8352 Relay Harness - VHD    1    
12 C215 8353 Relay Harness - ON/OFF 1    
13 C215 8370 Bushing    1    
14 5205 5546 Transformer     1    
15 C200 8315 Grounding Wire  1    
16 C209 8321 Insulating Sheet - BFG-45 1    

101 1100 0511 Connector - 1P
102 1004 0175 Shielding Sheet     
103 1004 0186 Shielding Sheet     
104 1005 0804 Wire Saddle    
105 1005 0890 Decal - TUV    
106 1102 0901 Connector
107 1102 0995 Connector - 2P
108 1102 1194 Connector - 3P
109 1103 1560 Connector - 10P     
110 1104 0351 Fuse Holder    
111 1105 0046 Harness   
112 1105 0208 Colar     
113 1105 0355 Bushing - M1748     
114 1106 0492 Bushing - 400  
115 1106 0760 Bushing - M1847     
116 1107 0516 Fuse - 8A
117 1201 0061 SC Coil - SC-05-800
118 1204 2312 Thermostat - 80;C 30V 0.1A
119 1400 0291 Transistor - 2SA1020Y    
120 1400 0311 Transistor - 2SC1740     
121 1401 0822 Diode - 1SS137
122 1401 0975 Ferrite Core   
123 1401 0976 Ferrite Core   
124 1402 0517 Diode - 10DF2  
125 1402 0534 Diode - 10DF6  
126 1402 0819 Diode - 600V 1A     
127 1402 0867 Capacitor - RBV-604
128 1402 1072 Diode - 200V 1.5A   
129 1402 1130 Diode - RK49   
130 1402 1131 Diode - FAX-12S     
131 1402 1132 Diode - FMX-22S     
132 1402 1133 Diode - Esac82m-0   
133 1404 0157 Diode - SNR-221KD14
134 1404 0233 Resistor - 100M Ohm 3000V +-600V (115V)
134 1404 0266 Lighting Arrester - 3000V - 1000A

35. POWER SUPPLY UNIT (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 85 Parts Location & List



135 1405 0018 PUT - N13T1    
136 1405 0122 Thyrister - 5P4M    
137 1405 0220 Triack - A00V 10A   
138 1408 1187 IC - Ope Amp-mc34071P   
139 1408 0344 IC - UPC494C   
140 1408 1007 Regurator - uPC7812AHF   
141 1408 1008 Regurator - uPC7812AHF   
142 1600 1038 Resistor - 1 Ohm 5T +-10%  
143 1600 1326 Resistor - 22 Ohm 3W +-5%  
144 1600 1327 Resistor - 33 Ohm +-5%   
145 1600 1553 Resistor - 47KOhm +-5% 2W  
146 1600 1603 Resistor - 240 Ohm 10W +-5%     
147 1600 1629 Thermo Fuse Resistor     
148 1600 1631 Resistor - 0.1 Ohm 2W +-10%     
149 1601 1400 Resistor - 10 Ohm 0.75W +-5%    
150 1601 1862 Resistor - 100 Ohm 1/2W +-5%    
151 1601 3944 Resistor - 82K Ohm 1/2W +-5%    
152 1601 8137 Variable Resistor - 1kOhm  
153 1604 2051 Capacitor - 330uF +-2% 25V
154 1604 2139 Capacitor - 2200uF +-20% 35V    
155 1604 2215 Capacitor - 330mF 10V    
156 1604 2246 Capacitor - 10uF +-20% 50V
157 1604 2301 Capacitor - 1000uF +-20% 10V    
158 1604 2340 Capacitor - 1uF +-20% 50V  
159 1604 2363 Capacitor - 220uF +-20% 25V     
160 1604 2366 Capacitor - 22uF +-20% 50V
161 1604 2420 Capacitor - 1000uF +-20% 35V    
162 1604 2519 Capacitor - 330uF +-2% 25V
163 1604 2520 Capacitor - 330uF +-2% 25V
164 1605 0426 Capacitor - 470PF +-10% 500V    
165 1606 0915 Capacitor - 100pF 50V    
166 1606 0930 Capacitor - 2200pF 500V  
167 1606 1016 Capacitor - 1000pF 500V  
168 1606 1121 Capacitor - 0.1uF 25V    
169 1606 1162 Capacitor - 0.22uF AC250V  
170 1606 1178 Capacitor - 0.01uF 50V   

171 1606 1469 Capacitor - 0.1uF 50V    
172 1606 1508 Capacitor - 10000pF 500V
173 1606 1572 Capacitor - 0.22uF +20%  
174 1606 1628 Capacitor - 0.001mF 50V  
175 1606 1723 Capacitor - 0.047uF +-5%
176 1607 0106 Coil - SBC-33  
177 1607 0393 Ferrite Core   
178 1607 0582 Coil
179 1611 2100 Resistor - 10 Ohm 1/8T   
180 1611 2101 Resistor - 100 Ohm 1/8W  
181 1611 2102 Resistor - 1K Ohm 1/8W +-5%     
182 1611 2103 Resistor - 10k Ohm 1/8T +5%     
183 1611 2104 Resistor - 1.5K Ohm 1/8W +-5%   
184 1611 2152 Resistor - 1.5K Ohm 1/8W +-5%   
185 1611 2153 Resistor - 15K Ohm 1/8W  
186 1611 2182 Resistor - 1.8K Ohm 1/8W +-5%   
187 1611 2222 Resistor - 2.2k Ohm 1/8T +5%    
188 1611 2223 Resistor - 22k Ohm 1/8T +5%     
189 1611 2273 Resistor - 27k Ohm 1/8W  
190 1611 2332 Resistor - 3.3K Ohm 1/8W
191 1611 2390 Resistor - 39 Ohm 1/8W +-5%     
192 1611 2471 Resistor - 470 Ohm 1/8W +-5%    
193 1611 2472 Resistor - 4.7K Ohm 1/8W
194 1611 2562 Resistor - 5.6k Ohm 1/8T +5%    
195 1611 2822 Resistor - 8.2K Ohm 1/8W +-5%   
196 1611 2910 Resistor - 91 Ohm 1/8W +-5%     
197 1611 4102 Resistor - 1K Ohm 1/4T +-5%     
198 1611 4103 Resistor - 10k Ohm 1/4T +-5%    
 199 1611 4391 Resistor - 390 Ohm 1/4T +-5%    
200 1611 4473 Resistor - 47K Ohm 1/4T +-5%    
201 1611 4822 Resistor - 8.2k Ohm 1/4T +-5%   
202 1611 2133 Resistor - 13K Ohm 1/8W  

A

Rev. 4/5/96

Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 85 Parts Location & List



36. AC DRIVE BOARD (C216)

CAPACITOR COIL

=mu=I=l

I

RELEY RESISTOR

RA301 109

I

R301 119
RA302 110 R302 120

RA303 109 R303 126

RA304 109 R304 125

RA305 109

CONNECTOR

SYMBOL INDEX
NO. NO.

CN301 102

CN302 105

CN303 106

CN304 104

CN305 103

DIODE

SYMBOL
NO.

D301

D302

D303

D304

D:+05

D306

D307

1INDEX
NO.

:

113

113

113

113

113

114

113

FUSE

SYMBOL INDEX
NO. NO.

FU301 107

NOISE KILLER

=
CR301 128

CR302 128

CR303 128

CR304 128

CR305 128

J_----lCR306 128

CR307 128

CR308 128

ZENER DIODE ZNR
1 ,

I ZD301 I 115 II ZNR301 I 118 I
1 1 I I 1 I

PHOTO THYRISTOR

m

I PC301 I 117 I
I 1 I

VT2105

RA306 108

RA307 129

86 Parts location and List



  * C201 8055 AC Drive Board - 220V  1    
  * C201 8057 AC Drive Board - 120V  1    
  1 C201 8060 Grounding Wire  1    

102 1102 0915 Connector - 10P     
103 1102 0958 Connector - 2P
104 1102 1048 Pin Housing - Mate-N-Lock - 3P  
105 1103 1388 Connector - 7P
106 1103 1493 Connector
107 1107 0389 Fuse - 25A - LT     
107 1107 0641 Fuse - 2.5A - A4    
108 1208 1041 Power Relay - DC24V
109  208 1245 Relay - DC24V  
110 1208 1246 Relay - AC100V
111 1401 0289 Transi
112 1401 0366 Transistor - 2SD799
113 1401 0611 Diode - IS1588
114 1402 0110 Diode - V06C   
115 1402 0426 Zener Diode - RD12FB2    
116 1402 0646 Diode - S5VB20
117 1403 0519 Photo Coupler - TLP621   
118 1404 0143 Varistor - SNR221KD-10   
119 1600 1639 Resistor - 1 Ohm 5T +-10%  
120 1600 1640 Resistor - 6.8 Ohm 5T +-10%     
122 1604 2528 Capacitor 100uF 50V
123 1604 1534 Capacitor - 100uF 200V   
124 1607 0001 Coil - SN-8S-500    
125 1611 4511 Resistor - 510 Ohm 1/4T +5%     
126 1611 4911 Resistor - 910 Ohm 1/4T 5%
127 1606 1752 Capacitor - 0.022uF 250V
128 1602 1501 Resistor - 0.1mF 120 Ohm
129 1208 1263 Relay - AC100V
130 1208 1042 Power Relay - DC24V

Rev. 11/8/9436. AC DRIVE BOARD (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 87 Parts Location & List



37. MAIN HARNESS (C216)

BS1 BS2 BS1 O

m
w m

z
0 (J

TM115

103

126 127 ~

—

107 $

121 g
—

106
118

107

132 112

133mm
104 104
127 120

c1CN11O

BS4 BS12

Q 111

138
\
\
\
\
\
L

BL1

BM2

BM1

BM3

BM4

116

115

115

115

115

L“!! 112
133

m

105 108
122

110
131104

120
5 128 *

108 105

122 CN150

CN121

114 114 116 114 114
BS11 BS9 BL2 Bs6 Bs3

I

I I I n

122
104 102
127 119

CN120

p

CN114 CN115 77CN902
108
122

P~ 109
z 130
0J

ACN119

ACN116 ACN301 w108 ~ L
CN163

122 z 113
(-) 134

-1

Qmz7:%*I
117 104
135 127
136

104
123

104
125

104

127

El 107

129

Parts location and List



  * C216 8168 Main Harness    1    

101 1100 0504 Closed Terminal - 44mm   
102 1100 1149 Terminal  
103 1100 1169 Fastening Receptacle     

104 1100 1204 Socket - Mate-N-Lock     
105 1100 1205 Terminal  
106 1100 1206 Socket - Mate-N-Lock     
107 1100 1247 Terminal  
108 1100 1249 Receptacle Terminal
109 1100 1327 Contact   
110 1100 1328 Contact   
111 1100 1348 Pin Contact    
112 1100 1374 Terminal  
113 1100 1433 Pin  
114 1100 1530 Pin Contact    
115 1100 1531 Pin Contact    
116 1100 1532 Pin Contact    
117 1100 1547 Ct Contact     
118 1102 0185 Connector - 4P
119 1102 1258 Connector - 2P
120 1102 1426 Connector - 3P
121 1102 1617 Receptacle Housing - 9P  
122 1102 1620 Connector - 3P
123 1102 1629 Connector - 10P     
124 1102 1633 Connector - 4P
125 1102 1634 Connector - 5P
126 1102 1691 Connector - 3P
127 1102 1692 Connector - 2P
128 1102 1749 Connector - 6P
129 1102 1883 Receptacle Housing - 10P
130 1102 1912 Connector - 4P
131 1102 1966 Connector - 4P
132 1102 2061 Connector - 6P
133 1102 2436 Connector - 12P     
134 1102 3243 Connector - 3P
135 1102 4436 DT Connector - 2P   
136 1102 4473 CT Connector - 2P   
137 1102 4969 Connector - 50P     
138 1103 0710 Connector - 40P     

37. MAIN HARNESS (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 89 Parts Location & List



38. AC DRIVE HARNESS (C216)

115V Only~--------------

111 111
103 103

106
119

113
105

L

T
CN31O

l15VOnly----- ---------

108 108

---------- ___ -.

4-------.,108108 I 1 --- ---

I106
119

COM –, Q L
NO

NC

r

BM2 BM3

1-
“’Em:-----.-Ci104 ‘

112 CN520r-l nCN303

107 —

1 15V Only
(-

. . ----- ------ _____._. -

*

101
T333 ,,0

106
’330 118

I@ilm
105 107 102-11’ k!wJ

107

113

120

122

117

,
---------- --_--._-_----

h’
c1CN502

I@lIl

.

121 114
122 105

110

101
110
101

Parts location and List



  * C216 8176 AC Drive Harness - 220V   1    
  * C216 8166 AC Drive Harness - 115V   1    

101 1100 0280 Fastening Receptacle     
102 1100 0858 Receptacle - 6.35 x 6.35
103 1100 0885 Fastening Receptacle     
104 1100 0916 Connector - 2P
105 1100 1149 Terminal  
106 1100 1168 Fastening Receptacle     
107 1100 1190 Socket - Mate-N-Lock     
108 1100 1531 Pin Contact    
109 1102 0086 Sleeve - 250   
110 1102 0094 Receptacle Housing  
111 1102 0321 Insulation Sleeve   
112 1102 0782 Connector - 4P
113 1102 1258 Connector - 2P
114 1102 1259 Connector - 3P
115 1102 1350 Connector - 2P
116 1102 1351 Connector - 3P
117 1102 1377 Connector - 5265 - 7P    
118 1102 1408 Connector - 1P
119 1102 1691 Connector - 3P
120 1102 3235 Connector - 3P
121 1102 3236 Connector - 2P
122 1104 0462 Socket    

38. AC DRIVE HARNESS (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 91 Parts Location & List



39. DECAL AND DOCUMENT (C216)
<

1 2

3 4 5 6

I

I
ON

OFF ~
o

7 8 9 10

[ ~

Feeder
1

=— Printing density
E!m!al

Lighter Darker
=
&z adm /

DrUlnrdaum
bna

Q

ADF on off

~
—

VT2105 Parts location and List



39. DECAL AND DOCUMENT (C216)

11

Drum unit
replacement-

Ink replenishment.

14

12

.

.Q
tlxlr

.

.Q

.a’, xti

.8!1xn

.
!2
.5’ ,x8’

.

●

●

.

*
@

.

.

.

:C3

.5’ ,x8’

.

●E.a’,xn

. 8’, x14

● Q
nx17

.

13

How to operate

F1
----—-—-

&

-s——
—-

‘L.

VT2105 92A Parts location and List



39. DECAL AND DOCUMENT (C216)

15

T

How to Open and Clase the

original table.

~ Lift release lever.

~ Slide the original table to

the V mark.

~, To rdturn the original table,

slide completely to the right.

16

Open carefully

‘f?*a
Thermal Head Cleaning

Ill I*,..‘.
,’ ,,

1: “,’
‘ ‘N/’ ,

‘ .’
,’ ,

Ilwlarfuw

18

@

19

I To change master. ]

I tmv.wmllmQa Jtmmlubn

Am. ~mnamutwlod I

1

Ed
5$ms48umuulcul -

VT2105 Parts location and List



39. DECAL AND DOCUMENT (C216)

20

B-+gl
11111111111

21

R
ttx17

Q
8%X$4

8XXTI

Q

Q
5’., X8%

‘R
,51.,x8’+

Q
‘ ltx17

22

r >

Pqx31

selIerm.

oThick
PP=.

setboth h?vWS
to Sa-ne

poslllot-1

@E)
<

23

24

{ \

OPERATINGINSTRUCTIONS

L /

VT2105 Parts location and List



  1 C203 2759 Master Cutter Decal    1    
  2 C201 2543 Decal - Drum Caution   1    
  3 C209 2502 Decal - Main Switch    1    
  4 C201 2462 Decal - Original Table 1    
  5 C202 2430 Decal - ADF ON/OFF     1    
  6 C201 2466 Decal - Counter 1    
  7 C203 2742 Decal - Drum Operation 1    
  8 C203 2731 Decal - Master Eject Open 1    
  9 C203 2737 Paper Feed Decal  1    
 10 C203 2730 Decal - Printing Density  1    
 11 C216 2771 Decal - Drum Replacement - A4  1    
 12 C204 2717 Decal - Original Level - A4    1    
 13 C203 2740 Decal - How To Operate - A4    1    
 14 C202 2408 Decal - ADF     1    
 15 C203 2736 Decal - Original Table 1    
 16 C203 2735 Decal - Open Carefully 1    
 17 C213 2454 Decal - Paper Feed Knob   1    
 18 C203 2749 Decal - Thermal Head Cleanig  1    
 19 C203 2709 Decal - Master Setting 1    
 20 C213 2453 Decal - Paper Feed Table  1    
 21 C204 2718 Decal - Paper Size - A4   1    
 22 C203 2728 Decal - Paper Separator   1    
 23 C207 4011 Master Flange Decal    1    
 24 C216 8607 Operating Instructions - English-LT          1    
 24 C216 8600 Operating Instructions - English-A4 1    
 24 C216 8608 Operating Instructions - English-A4 (ASIA)   1    

39. DECAL AND DOCUMENT (C216)
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 95 Parts Location & List



40. ACCESSORIES AND SPECIAL TOOL (C216)

1-)/--=. 23

w

(’i)’

VT2105 96

t)22

Parts location and List



  1 C213 4041 Master Flange   1    
  2 9999 2131 Test Chart 1    
  3 C200 9001 Drum Guage 1    
  4 C203 3075 Original Exit Tray     1    
  5 C201 3023 Right Bracket - Original Tray 1    
  6 C201 3020 Left Bracket - Original Tray  1    
  7 0803 0017 Knob Screw - M4x6.5  1    
  8 C203 8723 Thermal Head Cleaner - English               1    
  8 C204 8721 Thermal Head Cleaner - Europe 1    
  9 C522 2450 Decal Sheet     1    
 10 C522 2433 Plate Nut  1    
 11 C200 3053 Magnet Catch    1    
 12 C522 2434 Grounding Plate 1    
 13 C522 2421 Bottom Plate    1    
 14 C522 2423 Cushion Seal - 10x19 1    
 15 C522 2431 Side Fence 1    
 16 C522 2417 Cover Stopper Supporter   1    
 17 C522 2413 Cover Stopper   1    
 18 C522 2418 Cassette Cover  1    
 19 C522 2432 Rear Fence 1    
 20 5507 6828 Rubber Plate - Feed Table 1    
 21 C522 2441 Cassette Body   1    
 22 C522 2435 Screw - M3 1    
 23 C200 9002 Image Shifting Guage   1    

101 0413 0052Z    Tapping Screw - M3x5     
102 0433 0082Z    Tapping Screw - M3x8     
103 0323 0060Z    Philips Sunk Screw - M3x6     

40. ACCESSORIES AND SPECIAL TOOL
Index
 No. Part No. Description Q’ty Per

Assembly
Index
 No. Part No. Description Q’ty  Per

Assembly

VT2105 97 Parts Location & List



C216
PARTS INDEX





This section instructs you as to the numbers and names of the parts of this machine.



C216 2702 Front Cover - LT 9- 18
C216 2705 Front Door Ass’y 9- 22
C216 2712 Front Cover - A4 9- 18
C216 2720 Operation Panel - 115V 67-  4
C216 2725 Operation Panel - 230V 67-  4
C216 2761 Decal - Drum Replacement - LT 9- 13
C216 2771 Decal - Drum Replacement - A4 9- 13
C216 2771 Decal - Drum Replacement - A4  95- 11
C216 3105 ADF Unit - LT   49-  *
C216 3110 Antistatic Brush  49- 50
C216 3130 ADF Unit - A4 49-  *
C216 8112 Main Control Board - 115V 67- 31
C216 8112 Main Control Board - 115V 73-  *
C216 8122 Main Control Board - 230V 67- 31
C216 8122 Main Control Board - 230V 73-  *
C216 8166 AC Drive Harness - 120V 67- 39
C216 8166 AC Drive Harness - 115V 91-  *
C216 8168 Main Harness    67- 33
C216 8168 Main Harness    89-  *
C216 8176 AC Drive Harness - 220V 67- 39
C216 8176 AC Drive Harness - 220V 91-  *
C216 8322 Power Supply Board - 230V 67- 13
C216 8322 Power Supply Board - 220V 85-  *
C216 8600 Operating Instructions - English-A4 95- 24
C216 8607 Operating Instructions - English-LT 95- 24
C216 8608 Operating Instructions - English-A4 (ASIA) 95- 24

AA06 3014 Spring - Supply Tube 33-  4
A030 1339 Plate Nut-key Counter  11- 47
C200 2005 Bottom Stay     11- 11
C200 2205 Bracket - Drum Rotation Sensor 15- 20
C200 2210 Driven Shaft Ass’y 15- 10
C200 2217 Collar  15- 12
C200 2221 Collar - Pressure Cam Shaft 15-  2
C200 2224 Plate Nut - Print Pressure Cam 15-  4
C200 2224 Plate Nut - Print Pressure Cam 31- 18
C200 2225 Pressure Cam Shaft 15-  3
C200 2225 Pressure Cam Shaft 31- 17
C200 2232 Drive Shaft     11- 35
C200 2248 Fixing Plate    13- 19
C200 2266 Bearing Holder  13- 35
C200 2267 Spacer  15- 11
C200 2302 Image Shifting Arm - Large  13- 34
C200 2308 Image Shifting Arm - Small  13- 14
C200 2311 Image Shifting Link  13- 15
C200 2321 Bracket - Image Shifting Unit  13- 28
C200 2331 Gear - 20T 13- 31
C200 2332 Gear - 16T 13- 32
C200 2338 Gear - 20T 13- 26
C200 2339 Blake Spring    13- 25
C200 2340 Washer  13- 24
C200 2434 Micro Switch Actuator 9- 23
C200 2596 Main Board Stud - Long 67- 24
C200 3006 Stopper 11-  7
C200 3006 Stopper 53- 26
C200 3015 Seal - 1x7x346mm  53-  1
C200 3031 Coupled Pulley - 20T & 48T  51- 31
C200 3032 Pulley - 20T    53- 22
C200 3035 Timing Belt - 123XL  51- 30
C200 3036 Timing Belt - 100XL  51- 29
C200 3045 Shoulder Screw - Inner Cover 49- 36
C200 3048 Pressure Arm    49- 33

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 2 Parts Index



C200 3053 Magnet Catch    97- 11
C200 3065 Original Press Roller  49- 52
C200 3072 Leaf Spring     55-  2
C200 3077 Bracket - Fluorescent Lamp Socket 55- 19
C200 3082 Scanner Unit Shaft 55-  1
C200 3086 Scanner Unit Mirror  55-  4
C200 3091 Lens - F4.5/38  55-  6
C200 3106 Lock Spring     53- 27
C200 3114 Sensor Actuator 51-  8
C200 3115 Shoulder Screw - Sensor Actuator 49-  5
C200 3115 Shoulder Screw - Sensor Actuator 51-  9
C200 3123 Support Plate - Safety Switch  67- 10
C200 3508 Master Eject Stay - Small 65- 22
C200 3519 Front Inner Cover 65- 27
C200 3529 Pulley Plate    63- 11
C200 3535 Supporter  63-  3
C200 3536 Separation Arm Bushing 63-  4
C200 3537 Arm Connect Shaft 63- 10
C200 3539 1st Upper Eject Roller 63-  8
C200 3542 1st Lower Eject Roller 63-  6
C200 3545 Upper Belt 63-  9
C200 3546 Lower Belt 63-  7
C200 3547 Pulley  63- 33
C200 3553 Solenoid Bracket  63- 25
C200 3554 Solenoid Arm    63- 32
C200 3557 Solenoid Plate  63- 24
C200 3559 Detecting Switch Bracket  63- 27
C200 3604 Coupled Gear - 16T & 50T  63- 13
C200 3606 Coupled Gear - 62T & 20T  63- 15
C200 3607 Coupled Gear - 62T & 32T  63- 16
C200 3609 Coupled Gear - 58T & 20T  63- 14
C200 3610 Gear - 116T     63- 20
C200 3614 Gear - 16T 63- 19
C200 3618 Gear - 60T 65- 24
C200 3627 Gear - 30T 63-  1

C200 3628 Gear - 20T 63- 18
C200 3629 Gear - 20T 47- 10
C200 3631 Bracket 65- 26
C200 3636 Pressure Plate Lever 63- 22
C200 3638 Lever Spring    63- 21
C200 3708 Pressure Plate  65- 17
C200 3712 Pulley  65-  9
C200 3716 Cushion Shaft   11- 16
C200 3753 Guide 65- 13
C200 3755 Plate Spring    67- 22
C200 3756 Safety Switch Shaft  67- 21
C200 3953 Middle Lever    11- 20
C200 3954 Lower Lever     11- 24
C200 3956 Middle Lever Spring  11- 19
C200 3957 Lower Lever Spring 11- 23
C200 4014 Protter Stay    57- 32
C200 4114 Sensor Bracket  57- 12
C200 4115 Sensor Shaft    57- 10
C200 4116 Sensor Spring   57- 11
C200 4126 Lever Shaft     57- 36
C200 4138 Thermal Head Spring  57- 28
C200 4143 Gear - 40T 61- 19
C200 4162 Pulley - 18T    61- 22
C200 4163 Pulley - 16T    61- 28
C200 4164 Pulley - 34T    61- 30
C200 4165 Gear - 22T 61- 34
C200 4169 Timing Belt - MM190X6.4 61- 25
C200 4170 Spacer - 9.4x23.4x2.9 61- 31
C200 4171 Spacer - 6x8x14mm 61- 26
C200 4182 Lower Master Feed Roller  61- 47
C200 4183 Pulley - 28T    61- 53
C200 4184 Tension Spring  61- 45
C200 4196 Tension Release Arm - Small 61- 44
C200 4213 Pulley - 28T    61- 13
C200 4215 Reverse Roller Clutch Spring 61- 12

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 3 Parts Index



C200 4216 Reverse Roller Clutch Barrel 61- 10
C200 4217 Reverse Roller Clutch Sleeve 61- 11
C200 4218 Timing Belt - MM - 75 - 4.8 - G  61- 14
C200 4223 Reverse Solenoid Bracket  61-  9
C200 4244 Master Guide    61- 39
C200 4248 Upper Mylar - Guide Plate 59-  1
C200 4318 Cutter Drive Wire 59- 20
C200 4351 Cutter Slider   59-  8
C200 4354 Bushing - M6  59- 10
C200 4355 Bushing - M8x6  59- 11
C200 4356 Slider Supporter  59- 26
C200 4371 Coupled Gear - 16T & 64T  59-  5
C200 4372 Gear - 64T 59-  6
C200 4373 Gear - 16T 59-  9
C200 4375 Cutter Shaft    59- 14
C200 4376 Bushing - M4  59-  7
C200 4377 Cutter  59- 15
C200 4379 Pulley - 36T    59- 25
C200 4391 Pulley Shaft    59- 18
C200 4392 Cutter Shaft    59- 12
C200 4404 Cutter Connector Bracket  57- 25
C200 4405 Rear Left Cover - Plotter 57- 23
C200 4406 Front Right Cover - Plotter 57-  5
C200 4407 Rear Right Cover - Plotter  57-  6
C200 4520 Lock Pin - Drum 11- 15
C200 4551 Slide Guide     13-  3
C200 4553 Slide Shaft     13- 17
C200 4561 Clamper Spring  13-  5
C200 4613 Rear Side Plate - Drum 45-  2
C200 4622 Side Plate Cover - Drum 43-  2
C200 4623 Rear Cover - Drum Side Plate 43-  7
C200 4625 Drum Rail  45- 25
C200 4627 Drum Rail Shaft 45- 17
C200 4631 Left Arm - Drum Lock 43- 19
C200 4632 Right Arm - Drum Lock  43- 11

C200 4633 Drum Lock Shaft - Long 43- 10
C200 4634 Drum Lock Spring - Left 43- 21
C200 4635 Drum Lock Spring - Right  43- 20
C200 4636 Left Stopper - Drum Lock  43- 18
C200 4637 Right Stopper - Drum Lock 43- 15
C200 4638 Drum Lock Shaft - Small 43- 16
C200 4639 Release Lever - Drum Lock 43- 14
C200 4640 Stopper Spring - Drum Lock  43- 17
C200 4650 Drum Shaft 45- 19
C200 4653 Drum Shaft Bracket 45-  3
C200 4672 Gear - 48T 45- 11
C200 4673 Gear - 50T 45- 26
C200 4674 Drive Flange - Ink Roller 45- 10
C200 4678 Front Shield - Drum Flange  45- 27
C200 4679 Rear Shield - Drum Flange 45- 40
C200 4682 Screen Front Plate 45- 33
C200 4683 Screen Rear Plate 45- 35
C200 4715 Shaft Stay - Ink Roller 47-  7
C200 4722 Drum Doctor Roller 47- 15
C200 4723 Adjusting Plate - Doctor Roller  47- 11
C200 4733 Ink Detector Bracket 47-  6
C200 4748 Gear - 45T 47-  8
C200 4749 Ground Plate    47-  1
C200 4813 Support Plate - Ink Antechamber  41- 19
C200 4814 Bushing - 6x10x55mm  41-  3
C200 4815 Vinyl Tube - M6 41- 24
C200 4826 Pump Rubber     41- 25
C200 4852 Gear - 50T 41-  2
C200 4861 Pump Clutch Sleeve 41-  8
C200 4862 Ink Stopper     41-  7
C200 4864 Bracket - Ink Supply Solenoid  41-  4
C200 4867 Gear - 50T 41- 26
C200 4912 Drum Stopper Bracket 43-  4
C200 4913 Drum Stopper Shaft 43-  6
C200 4914 Drum Stopper Spring  43-  3

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 4 Parts Index



C200 4923 Left Shaft - Ink Holder 41- 17
C200 4924 Right Shaft - Ink Holder  41- 15
C200 4926 Ink Holder Cam  41- 18
C200 4928 Seal - 0.5x14x9 41- 12
C200 4941 Clamper Shaft   45- 30
C200 4942 Pinion - 9T     45- 34
C200 4944 Sector Gear - 9T  45-  6
C200 4945 Sector Gear Spring 45-  7
C200 4946 Clamper Sector Shaft 45-  5
C200 4947 Clamper Rubber  45- 31
C200 5025 Paper Feed Plate Shield 17- 37
C200 5038 Screw Collar    17- 15
C200 5042 Rear Shaft - Paper Feed 17- 26
C200 5096 Worm Wheel Gear - 18T  19-  6
C200 5106 Paper Feed Pressure Spring  23- 27
C200 5130 Upper Shaft - Separation Pressure 21- 21
C200 5137 Left Bracket - Guide Plate  27-  2
C200 5138 Right Bracket - Guide Plate 27- 22
C200 5150 Bushing - 7x18x9mm 27-  1
C200 5153 Bushing Supporter 27- 11
C200 5154 Left Spring Arm 27-  4
C200 5155 Right Spring Arm  27-  8
C200 5190 Paper Feed Sector Cam  25-  4
C200 5205 Paper Feed Spring 25-  8
C200 5207 Sector Gear Stud  25-  3
C200 5222 Sector Spring   25-  7
C200 5222 Sector Spring   29-  8
C200 5223 Lift Cam 29- 11
C200 5225 Bracket - Paper Feed Solenoid  25- 16
C200 5226 Link - Paper Feed Solenoid  25- 15
C200 5235 Paper Feed Solenoid Spring  25- 13
C200 5238 Sector Stopper - Feed Roller 25- 12
C200 5239 Feed Sector Stopper  29-  5
C200 5274 Right Side Plate - Paper Feed  17-  8
C200 5285 Side Pad 17-  3

C200 5287 Rubber Plate - Paper Feed 17-  4
C200 5335 Side Plate Slider 17- 21
C200 5340 Upper Feed Roller 27-  7
C200 5503 Paper Detecting Shaft  27- 17
C200 5504 Paper Detecting Pin  27- 16
C200 5526 Print Pressure Bushing 31-  2
C200 5526 Print Pressure Bushing 33- 14
C200 5541 Print Pressure Arm 31- 20
C200 5552 Left Arm - Print Pressure 31- 10
C200 5553 Right Arm - Print Pressure  31-  7
C200 5557 Rear Guide Plate  31- 26
C200 5565 Print Pressure Stopper 31-  3
C200 5566 Pressure On/Off Lever  31-  1
C200 6002 Adjusting Arm   31-  6
C200 6004 Exit Pawl Lever 31- 16
C200 6004 Exit Pawl Lever 33- 18
C200 6053 Gear - 40T 15- 17
C200 6058 Gear - 28T 35-  1
C200 6059 Pulley - 25T    35-  5
C200 6060 Timing Belt - 170XL  35-  4
C200 6135 Antistatic Brush  35-  9
C200 8313 Radiation Plate 85-  1
C200 8315 Grounding Wire  85- 15
C200 8408 Motor - AC15W   37- 13
C200 8408 Motor - AC15W   65- 30
C200 8417 Cutter Harness  59- 13
C200 8418 Mortor - DC22W  59- 24
C200 8432 Paper Feed Solenoid  25- 14
C200 8432 Paper Feed Solenoid  31-  5
C200 8437 Master Eject Solenoid  63- 28
C200 8440 Reverse Roller Solenoid 61-  8
C200 8443 Master Counter  67-  1
C200 8446 Copy Counter    67-  2
C200 8450 Encorder 13- 27
C200 8464 Fluorescent Lamp - 550V/15W 55- 18

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 5 Parts Index



C200 8502 Left Socket - Fluorescent Lamp 55- 22
C200 8504 Right Socket - Fluorescent Lamp  55- 20
C200 8520 Ink Detector Harness 47-  4
C200 8522 Ground Wire     45- 43
C200 8524 Color Drum Harness 45-  1
C200 9001 Drum Guage 97-  3
C200 9002 Image Shifting Guage 97- 23
C200 9101 Drawer  69-  1
C200 9102 Table Stud 69-  2
C200 9103 Table Door 69- 12
C200 9104 Hinge 69- 13
C200 9105 Magnet Catch    69- 10
C200 9107 Caster  69- 11
C201 2211 Stud  13- 11
C201 2217 Gear - 50T 13- 16
C201 2221 Gear - 40T 13- 29
C201 2222 Coupled Gear - 20T & 60T  13- 30
C201 2226 Gear - 22T 13- 33
C201 2228 Feed Cam Shaft  25- 10
C201 2228 Feed Cam Shaft  29-  2
C201 2229 Gear - 50T 29-  4
C201 2404 Operation Panel Bracket 11- 33
C201 2417 Box Door Sheet   9-  1
C201 2425 Adjusting Lever 23-  3
C201 2427 Key Counter Cover  9- 27
C201 2431 Support Cover    9- 15
C201 2437 Master Eject Sheet 9-  3
C201 2443 Feed Stand Cover Sheet 17- 33
C201 2445 Paper Delivery Cover 39- 24
C201 2447 Paper Delivery Cover Sheet  39- 21
C201 2462 Decal - Original Table  9- 11
C201 2462 Decal - Original Table 95-  4
C201 2466 Decal - Counter  9- 19
C201 2466 Decal - Counter 95-  6
C201 2468 Decal - Master Cutter  67- 28

C201 2543 Decal - Drum Caution 45- 14
C201 2543 Decal - Drum Caution 95-  2
C201 2551 Switch Bracket  67- 44
C201 3004 Stopper Stud    11-  4
C201 3011 Gear - 16T 53- 30
C201 3020 Left Bracket - Original Tray 9- 28
C201 3020 Left Bracket - Original Tray 97-  6
C201 3023 Right Bracket - Original Tray 9-  6
C201 3023 Right Bracket - Original Tray  97-  5
C201 3035 Sensor Holder Plate  51-  5
C201 3066 Original Guide  49- 48
C201 3067 Platen Plate    49- 49
C201 3068 First Original Feed Roller  51- 27
C201 3069 Expousre Glass  55-  5
C201 3070 Scanner Frame Spring 55- 13
C201 3074 Sensor Holder - Rear 51-  7
C201 3075 Scanner Stay    55- 14
C201 3077 Fixing Ring - 8x16x7mm 51- 14
C201 3077 Fixing Ring - 8x16x7mm 55- 12
C201 3520 Rear Side Plate - Master Eject 63- 17
C201 3520 Rear Side Plate - Master Eject 65- 12
C201 3527 Pressure Spring 63-  5
C201 3529 Lower Pulley Shaft 63- 30
C201 3530 Upper Pulley Shaft 63- 35
C201 3531 Pulley Guide    65- 18
C201 3534 Detecting Switch - Master Eject  63- 26
C201 3542 Pressure Arm Shaft 65-  4
C201 3544 Pressure Plate Shaft 65- 20
C201 3545 Pressure Arm    65-  8
C201 3548 Front Link 65- 25
C201 3549 Rear Link  65-  7
C201 4024 Pulley Plate    61- 46
C201 4026 Positioning Plate 61- 49
C201 4038 Bracket - Guide Pawl 61- 36
C201 4041 Master Guide Shaft 61-  3

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 6 Parts Index



C201 4049 Cutter Plate    59- 23
C201 4056 Cutter Guide Shaft 59- 17
C201 4067 Pump Clutch Collar 41-  9
C201 4068 Reverse Roller Clutch Pawl  61- 51
C201 4070 Cutter Spacer - 5.2x10x1mm  59- 16
C201 4531 Drum Stopper Pawl 11- 42
C201 4532 Drum Stopper Roller  11- 41
C201 4533 Drum Stopper Spring  11- 43
C201 4541 Bracket - Drum Detecting Switch  67- 23
C201 4561 Drum Clamper Roller  13-  2
C201 4604 Drum Rail Roller  11- 39
C201 4604 Drum Rail Roller  45- 16
C201 4606 Stopper Releasing Plate 45- 23
C201 4609 Stopper Release Lever  45- 21
C201 4610 Drum Slider Spring 45- 24
C201 4613 Drum Rail Cover 45- 13
C201 4621 Drum Side Plate 43-  1
C201 4636 Drum Unit Handle  43- 12
C201 4639 Ink Holder Handle 41- 13
C201 4648 Front Drum Flange 45- 28
C201 4664 Ink Roller Stay 47- 16
C201 4665 Bearing Holder  47-  9
C201 4666 Drum Ink Roller 47- 17
C201 4670 Ink Pump 41- 11
C201 4674 Gear - 25T 41- 22
C201 4676 Clutch Spring   41- 21
C201 4677 Clutch Bracket  41- 10
C201 4679 Ink Pump Slider 41- 23
C201 4681 Stopper Plate   45- 20
C201 4682 Ink Cartridge Spring 41- 14
C201 4686 Interrupter Plate 45-  9
C201 5015 Seal - M10    17-  5
C201 5045 Rear Gear Support 19-  7
C201 5046 Front Gear Support 19-  5
C201 5051 Pinion - 24T    19-  2

C201 5073 Arm Balancer - Feed Roller  21- 10
C201 5075 Guide Plate Bracket  23-  1
C201 5077 Lower Separation Roller Ass’y  23- 31
C201 5080 Separation Roller Pressure Spring 13- 43
C201 5080 Separation Roller Pressure Spring 23- 16
C201 5082 Spring Plate - Left  23- 25
C201 5083 Left Bracket - Separation Pressure  23- 24
C201 5084 Right Bracket - Separation Pressure 23- 20
C201 5086 Spring Plate - Right 23- 19
C201 5088 Separation Pressure Lever 23- 22
C201 5089 Washer - M6   23- 21
C201 5090 Separation Roller Pressure Stud  23- 13
C201 5101 Link  25- 18
C201 5101 Link  29-  6
C201 5124 Lower Gide Plate  27- 21
C201 5125 Shoulder Screw - M4  17- 35
C201 5125 Shoulder Screw - M4  27-  5
C201 5134 Bearing Holder  27- 10
C201 5139 Lower Shaft - Feed Roller 27- 26
C201 5142 Lift Arm - Feed Roller 29- 13
C201 5145 Lift Arm Spring 29- 14
C201 5161 Bracket - Paper Table Safety Switch 19-  3
C201 5505 Height Sensor Bracket  27- 15
C201 5550 Printing Pressure Stay 31- 24
C201 5555 Press Roller    31- 27
C201 6015 Air Knife Nozzle  65- 28
C201 6080 Pulley - 16T    37- 14
C201 8006 Fluorescent Lamp Stabilizer 55- 17
C201 8055 AC Drive Board - 220V  67-  6
C201 8055 AC Drive Board - 220V  87-  *
C201 8057 AC Drive Board - 120V  67-  6
C201 8057 AC Drive Board - 120V  87-  *
C201 8060 Grounding Wire  87-  1
C201 8061 Motor - DC25.8W 13- 18
C201 8061 Motor - DC25.8W 63- 12

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 7 Parts Index



C201 8062 Ink Supply Solenoid  41-  5
C201 8091 Cutter Unit Harness  59- 22
C201 8155 Transformer - 235/105V 67- 35
C201 8163 Power Supply Cord - 220/240V 67- 14
C201 8453 Push Switch     67- 20
C202 2408 Decal - ADF     95- 14
C202 2430 Decal - ADF on/off 49-  7
C202 2430 Decal - ADF ON/OFF 95-  5
C202 3005 Original Table Flame - Left 53- 19
C202 3006 Original Table Flame 53-  8
C202 3011 Separation Roller Shaft 51-  1
C202 3013 Spacer - 8x16x7mm 51- 13
C202 3014 Separation Roller 51- 36
C202 3017 Pick-up Roller Shaft 51- 11
C202 3018 Pick-up Roller Brcket  51- 38
C202 3019 Gear - 66T 51- 20
C202 3020 Pick-up Roller Spacer  51- 10
C202 3021 Sensor Stay     51- 25
C202 3022 ADF Stopper     51- 19
C202 3026 Sensor Bracket  51- 41
C202 3031 Gear Cover 51- 23
C202 3032 Gear Casing     51- 34
C202 3034 Coupled Gear - 16/60T  51- 24
C202 3035 Coupled Gear - 15T/60T 51- 37
C202 3036 Motor - DC 1.69W  51- 33
C202 3051 Shaft Bracket   49-  9
C202 3054 Bushing - 5x7x3mm 49-  2
C202 3055 Release Arm     49- 10
C202 3057 ADF Pawl 49-  1
C202 3058 Arm Shaft  49- 11
C202 3059 Hook Spring     49- 20
C202 3061 Left Hook  49- 34
C202 3062 Right Hook 49- 19
C202 3064 Blade Pressure Spring  49- 39
C202 3066 Shoulder Screw - M3  49- 53

C202 3067 Sensor Bracket  49- 24
C202 3071 Solenoid Link   49- 17
C202 3072 Solenoid Bracket  49- 22
C202 3074 Pressure Shaft  49- 15
C202 3075 Sensor Feeler   49- 16
C202 3076 Pressure Arm    49-  4
C202 3081 Blade Holder    49- 30
C202 3085 Separation Bracket 49- 25
C202 3092 Platen Plate Supporter 49- 38
C202 3094 Press Roller Spring  49- 35
C202 3098 Spacer - ADF    49- 26
C202 3103 Pulley  51- 32
C202 3107 Transport Roller  49- 51
C202 3111 Feed Roller - Left 53- 21
C202 3115 Separation Blade  49- 28
C202 3118 Blade Bracket   49- 27
C202 3121 Mylar Supporter 49- 13
C202 3122 Pressure Mylar  49- 14
C202 3123 Right Mylar     49- 43
C202 3124 Left Mylar 49- 46
C202 3131 Stopper 49- 31
C202 3144 ADF Cam 49- 42
C202 3147 Spacer - ADF Cam  49- 44
C202 8085 ADF Harness     49- 41
C202 8090 Original Pressure Solenoid  49- 18
C202 8095 Grounding Harness 67-  8
C203 2015 Bracket 11- 13
C203 2018 Transformer Bracket  67- 36
C203 2020 Right Bracket - Operetion Panel  11- 44
C203 2026 Lever Bracket - Paper Feed  11- 12
C203 2026 Lever Bracket - Paper Feed  23- 10
C203 2030 Board Stud 67- 16
C203 2031 Main Board Spacer 67- 27
C203 2041 Left Fixing Plate 11- 17
C203 2052 Left Grip - Paper Delivery  11- 18

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 8 Parts Index



C203 2055 Left Grip - Paper Feed 11- 14
C203 2057 Switch Bracket  67- 37
C203 2059 Circuit Breaker Bracket 67- 38
C203 2072 Feed Cam Shaft  29- 12
C203 2073 Stopper Stud - Peper Feed 25- 17
C203 2075 Feed Gear Stopper Shaft 29-  7
C203 2083 Exit Pawl Bushing 33- 19
C203 2085 Right Fixing Plate 11-  6
C203 2091 Front Shaft     11-  2
C203 2092 Roller - Front Shaft 11-  3
C203 2093 Shaft 11- 30
C203 2094 Harness Cover   11-  9
C203 2096 Bottom Stay Nut 11- 10
C203 2112 Safety Switch Bracket  67- 12
C203 2114 Bracket 67- 18
C203 2119 Bracket - Power Supply Cord 67- 41
C203 2120 Right Grip - Paper Feed 11-  8
C203 2125 Safety Switch Bracket  65- 35
C203 2128 AC Drive Board Cover 67- 40
C203 2130 Master Eject Cover 65- 31
C203 2131 Transformer Cover 67- 42
C203 2215 Gear - 18T 15- 16
C203 2216 Driven Shaft    15- 18
C203 2303 Snap Bushing    13- 23
C203 2304 Support Side Plate 13- 12
C203 2306 Support Side Plate - Aid  15- 23
C203 2309 Pulse Disk 15- 19
C203 2311 Gear Flange     15- 15
C203 2312 Pulley  15-  6
C203 2315 Tension Shaft   13- 20
C203 2316 Timing Belt     13- 22
C203 2317 Pulley - 26Z    13- 21
C203 2326 Gear - 90Z 15-  9
C203 2327 Pulley Flange   15-  8
C203 2422 Feed Stand Cover  17- 34

C203 2430 Rear Cover Bracket 9-  9
C203 2431 Rear Bracket     9-  8
C203 2708 Lever Bracket   23-  2
C203 2709 Decal - Master Setting 59-  2
C203 2709 Decal - Master Setting 95- 19
C203 2716 Decal - Paper Size - LT 17- 39
C203 2728 Decal - Paper Separator 23- 18
C203 2728 Decal - Paper Separator 95- 22
C203 2730 Decal - Printing Density  51- 18
C203 2730 Decal - Printing Density  95- 10
C203 2731 Decal - Master Eject Open  9- 16
C203 2731 Decal - Master Eject Open 95-  8
C203 2732 Decal - How To Operate - LT 49-  6
C203 2733 Decal - Scale - LT 53-  3
C203 2735 Decal - Open Carefully 49- 29
C203 2735 Decal - Open Carefully 95- 16
C203 2736 Decal - Original Table 49-  8
C203 2736 Decal - Original Table 53-  4
C203 2736 Decal - Original Table 95- 15
C203 2737 Paper Feed Decal  23- 33
C203 2737 Paper Feed Decal  95-  9
C203 2740 Decal - How To Operate - A4  49-  6
C203 2740 Decal - How To Operate - A4  95- 13
C203 2742 Decal - Drum Operation  9- 17
C203 2742 Decal - Drum Operation 95-  7
C203 2744 Plotter Unit Cover 9- 14
C203 2749 Decal - Thermal Head Cleaning  57- 30
C203 2749 Decal - Thermal Head Cleanig 95- 18
C203 2756 Rear Cover  9- 10
C203 2758 Rear Cover Cap   9- 29
C203 2759 Master Cutter Decal  11- 54
C203 2759 Master Cutter Decal  95-  1
C203 2761 Master Eject Box Door 9-  2
C203 2765 Master Eject Cover 9-  4
C203 3010 Cover Stud 53- 15

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 9 Parts Index



C203 3014 Guide Rail Roller 53- 13
C203 3016 Original Guide  53-  5
C203 3018 Original Guide Holder  53-  6
C203 3019 Side Fence Gear 53-  7
C203 3020 Receiving Plate 53- 31
C203 3027 Shoulder Screw - M4  49- 32
C203 3030 Grip Bracket    53- 10
C203 3036 Sensor Stay     51- 17
C203 3037 Slide Rail 11-  1
C203 3038 Safety Switch Actuator 53- 18
C203 3039 Left Fluorescent Lamp Cover 53- 14
C203 3040 Right Fluorescent Lamp Cover 53- 23
C203 3044 Tension Roller  51- 28
C203 3044 Tension Roller  61- 32
C203 3047 Stopper Stud    53- 12
C203 3058 Left Mirror Suppoter 55- 23
C203 3059 Right Mirror Suppoter  55- 25
C203 3060 Left Mirror Holder 55- 24
C203 3061 Right Mirror Holder  55- 26
C203 3071 Stay - Original Exit Tray 53- 20
C203 3075 Original Exit Tray 9-  5
C203 3075 Original Exit Tray 97-  4
C203 3085 Gear Cover 53- 17
C203 3111 Separation Guide Plate 49- 47
C203 3135 Right Cover - Scanner  53-  9
C203 3147 Radiation Fin   55-  3
C203 3206 ADF Cover  49-  3
C203 3209 Cam Knob 49- 23
C203 3501 Tension Spring  63- 34
C203 3503 Master Eject Hinge 65-  3
C203 3504 Hinge Shaft     65-  2
C203 3505 Master Eject Box  65- 16
C203 3509 Upper Lever     11- 25
C203 3511 Arm - Master Eject Box 65- 15
C203 3516 Master Eject Stay - Large 65- 21

C203 3517 Lock Stud  65- 23
C203 3518 Lock Stay Bracket 65- 36
C203 3519 Front Side Plate - Master Eject  63- 23
C203 3519 Front Side Plate - Master Eject  65- 19
C203 3526 Upper Inner Cover 65-  1
C203 3527 Bottom Plate - Master Eject 65- 14
C203 3531 Capacitor Connector Cover 65- 32
C203 4013 Brake Plate     57- 14
C203 4031 Fixing Plate    57- 21
C203 4033 Shoulder Screw - M3  57- 34
C203 4035 Receiving Stand - Master Roller  57- 15
C203 4038 Master Guide - Large 61- 20
C203 4040 Master Guide    59- 27
C203 4044 Timing Belt - 87XL 61- 27
C203 4047 Motor Spacer    61- 24
C203 4051 Platen Release Lever 57- 37
C203 4054 Tension Release Arm  61- 40
C203 4059 Tension Release Shaft  61- 41
C203 4060 Tension Release Slider 61- 16
C203 4072 Harness Bracket 61- 29
C203 4081 Plotter Lower Cover  57- 18
C203 4092 Sensor Bracket  61-  2
C203 4096 Cutter Unit Cover 59-  3
C203 4511 Spring Plate Supporter 11- 45
C203 4512 Grounding Spring Plate 11- 46
C203 4524 Screen Plate Spring  45- 39
C203 4532 Drum Stopper    43-  5
C203 4543 Ink Detector    47-  5
C203 4553 Ink Holder 41- 16
C203 5007 Paper Feed Lever  23-  6
C203 5013 Lever Supporter 23-  8
C203 5017 Spring Stud     23- 11
C203 5020 Spring - Feed Roller Pressure  21-  1
C203 5020 Spring - Feed Roller Pressure  23- 12
C203 5025 Spring Link     21-  2

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 10 Parts Index



C203 5027 Adjusting Plate 21- 13
C203 5043 Pick-up Roller Shaft 21- 23
C203 5045 Bushing - 18x24x28mm 21- 27
C203 5046 Bushing - 14x20x9mm  21-  6
C203 5049 Front Bushing Stud 21-  7
C203 5050 Rear Bushing Stud 21-  8
C203 5051 Arm Stopper     21- 28
C203 5053 Insulating Sheet  67- 43
C203 5055 Actuator - Paper Feed Table 21- 14
C203 5057 Feed Roller Holder 21-  5
C203 5061 Collar - Reverse Roller Release  21- 11
C203 5062 Left Arm - Separation  23- 14
C203 5066 Right Arm - Separation 23- 17
C203 5086 Guide Plate     23- 30
C203 5087 Rubber Plate - Feed Table 17- 10
C203 5105 Supporter  17- 31
C203 5109 Knob Screw 17- 19
C203 5113 Bushing - 6x9x3mm 17- 18
C203 5113 Bushing - 6x9x3mm 21-  4
C203 5114 Bushing - 3x6x3mm 17- 16
C203 5116 Washer - 6x13x12mm 17- 17
C203 5119 Arm - Paper Feed Table 17- 36
C203 5121 Bushing - 8x12x9mm 17- 13
C203 5122 Front Shaft - Paper Feed  17- 27
C203 5126 Right Rack - Paper Feed 17- 25
C203 5128 Left Rack - Paper Feed 17- 40
C203 5131 Gear Cover 17- 20
C203 5133 Paper Feed Table Shaft 19-  4
C203 5135 Bushing - 10x14x5.9  19-  1
C203 5135 Bushing - 10x14x5.9  21- 22
C203 5138 Worm Gear  19-  9
C203 5140 Motor Bracket   19-  8
C203 5142 Rack Shaft 17- 23
C203 5148 Fixing Plate    17- 42
C203 5152 Safety Switch Shaft  19- 12

C203 5153 Safety Switch Actuator 19- 15
C203 5158 Safety Switch Plate  19- 13
C203 5175 Sector Gear     25-  5
C203 5180 Sector Gear Stoper 25-  9
C203 5184 Sector Gear     29- 10
C203 5191 Sector Gear Stopper  29-  9
C203 5194 Shoulder Screw - M4  25-  2
C203 5198 Feed Roller Brake Ass’y 27- 19
C203 5200 Tension Roller  21- 30
C203 5201 Tension Arm     21- 29
C203 5205 Belt Tensioner Ass’y 21- 34
C203 5208 Tension Bracket 21- 32
C203 5215 Tension Spring  21- 31
C203 5220 Gear - 18T 21-  9
C203 5225 Spacer - 8x11x1 21- 33
C203 5230 Lower Second Feed Roller  27- 18
C203 5505 Print Pressure Shaft 31-  8
C203 5507 Shielding Plate 31-  9
C203 5509 Press Roller Ass’y 31- 13
C203 6004 Pawl Cam 31- 25
C203 6060 Bacuum Drive Bracket 35-  6
C203 6064 Idol Shaft 35-  3
C203 6065 Pulley Flange   37- 15
C203 6070 Left Bracket    35-  7
C203 6073 Right Bracket   35- 13
C203 6076 Slider Roller   35-  8
C203 6077 Leaf Spring     35- 11
C203 6078 Delivery Table Stopper 39- 12
C203 6115 Guide Plate Rail  39-  8
C203 6122 Guide Plate Slider 39-  3
C203 6123 Guide Slider    39-  1
C203 6124 Guide Plate Bracket  39- 10
C203 6125 Guide Plate Spring 39- 23
C203 6129 End Fence Support Rail 39-  6
C203 6132 End Fence Support Shaft 39-  9

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 11 Parts Index



C203 6134 End Fence Support Slider  39- 17
C203 6135 Support Bracket 39- 18
C203 6138 Antistatic Bracket 39- 14
C203 6139 Sponge Seal - 4x12x200  39- 11
C203 6143 Delivery Table Fence 39- 20
C203 6145 Rubber Seal - 2x20x30 39- 19
C203 6147 Leaf Spring     39- 16
C203 6150 End Fence Ass’y 39- 15
C203 8015 Printing Density Switch 51- 15
C203 8074 Harness Stay    11- 37
C203 8081 Plotter Unit Harness 57- 20
C203 8084 Scanner Harness 51- 26
C203 8084 Scanner Harness 55- 10
C203 8085 Original Sensor Harness 51-  6
C203 8086 ADF Relay Harness 51- 16
C203 8091 Drum Harness    13- 10
C203 8095 Upper Harness Supporter 67-  5
C203 8096 Lower Harness Supporter 67- 15
C203 8098 Grounding Wire  17- 44
C203 8115 Micro Switch    67-  9
C203 8124 Power Supply Cord - 120V  67- 14
C203 8130 Motor - AC22W   19- 10
C203 8135 Noise Filter - 120V  67-  7
C203 8136 Noise Filter - 220V  67-  7
C203 8137 Master Sensor   61-  1
C203 8181 Transformer     67- 35
C203 8204 Grounding Wire  17- 45
C203 8365 Grounding Wire  17- 41
C203 8453 Rectification   15- 13
C203 8723 Thermal Head Cleaner - English 97-  8
C204 2717 Decal - Original Level - A4  53-  3
C204 2717 Decal - Original Level - A4  95- 12
C204 2718 Decal - Paper Size - A4 17- 39
C204 2718 Decal - Paper Size - A4 95- 21
C204 3038 Spring Arm 53- 28

C204 3136 Original Table - A4  53-  2
C204 8721 Thermal Head Cleaner - Europe  97-  8
C207 2005 Seal - 30     11- 49
C207 2148 Insulating Sheet - Main Board  67- 34
C207 2207 Pulley - 12Z    15- 21
C207 2209 Pulley - 60Z    15-  7
C207 2210 Timing Belt - 100S 4.5M 297  15- 14
C207 2211 Bearing Stopper 15- 22
C207 2521 Lower Pad  57- 17
C207 2522 Rear Pad 57- 19
C207 3094 Press Roller Spring  49- 45
C207 3095 Adjusting Plate 49- 12
C207 3101 ADF Base Plate  49- 37
C207 3126 Mylar Seal 53- 11
C207 3523 Master Eject Stay 63- 29
C207 4011 Master Flange Decal  57- 35
C207 4011 Master Flange Decal  95- 23
C207 4015 Thermal Head Cover 57- 26
C207 4030 Guide Plate - Thermal Head  57-  1
C207 4150 Fixing Screw    61- 17
C207 4181 Upper Master Feed Roller  61- 48
C207 4550 Sensor Sheet - 8x20  45- 38
C207 4554 Solenoid Lever  13-  4
C207 4555 Rubber Seal - 8x14x2 13- 37
C207 4611 Front Stopper Guide  45- 15
C207 4612 Rear Roller Guide 45- 12
C207 4664 Front Side Plate - Ink Roller  47- 12
C207 4665 Rear Side Plate - Ink Roller 47-  2
C207 4670 Gear - 24Z 47- 19
C207 4672 Gear - 36Z 47- 20
C207 4745 Front Drum Blade  47- 13
C207 4746 Rear Drum Blade 47- 18
C207 4938 Clamper Plate   45- 29
C207 4940 Clamper Magnet  45- 42
C207 5028 Paper Feed Rack 17- 22

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 12 Parts Index



C207 5120 Position Indicater 17- 32
C207 5123 Upper Guide Plate 27- 25
C207 5125 Guide Plate Spacer 27- 23
C207 5138 Upper Feed Roller Ass’y 27-  9
C207 5148 Upper Feed Roller 27-  6
C207 5231 Gear - 2nd Feed Roller 27- 12
C207 5279 Left Side Plate - Paper Feed 17-  7
C207 6011 Transport Belt  37-  2
C207 6104 Delivery Table - A4  39- 13
C207 6125 Guide Plate Spring 39-  4
C207 6132 Support End Fence 39-  5
C207 6220 Delivery Table - LT  39- 13
C207 8053 1st Paper Exit Sensor Harness  37-  4
C207 8055 2nd Paper Exit Sensor Harness  37-  7
C207 8079 Flat Cable - Plotter 57- 22
C207 8080 Flat Cable - Thermal Head 57- 38
C207 8212 Master Eject Solenoid  13-  6
C207 8316 Grounding Wire  21- 35
C207 8316 Grounding Wire  57- 27
C207 8451 Main Motor - DC80W 15-  1
C208 3130 Original Table - LT  53-  2
C209 2502 Decal - Main Switch  67- 29
C209 2502 Decal - Main Switch  95-  3
C209 4190 Stud  11- 34
C209 4303 Gear - 27Z 61-  5
C209 4305 Gear - 16Z 61-  4
C209 4307 Reverse Guide Plate  61-  7
C209 4321 Antistatic Brush  61- 55
C209 4516 Slide Guide - Drive Shaft 13- 13
C209 4711 Hose Band  33- 11
C209 5035 Arm - Feed Roller Holder  21-  3
C209 5220 Spacer - 4x20x6 23-  4
C209 5515 Paper Detecting Arm  27- 13
C209 5521 Joint Shaft     31- 28
C209 5543 Press Roller Spring Link  31- 21

C209 6213 Piston Pin - Air Pump  33-  3
C209 6219 Air Hose 33- 12
C209 6225 Hose Clamp 33- 17
C209 8234 Drum Lock Solenoide  13- 44
C209 8276 Main Switch     67- 17
C209 8321 Insulating Sheet - BFG-45 85- 16
C210 2801 Rear Cap - Small 9- 12
C211 2023 Left Bracket - Operation Panel 11- 29
C211 5103 Paper Feed Bottom Plate - LT 17- 38
C211 5104 Paper Feed Bottom Plate - A4 17- 38
C211 8482 Master Eject Harness 65- 33
C213 1027 Paper Delivery Unit  37-  *
C213 2030 Magnet Catch Bracket 11- 36
C213 2034 Counter Sensor Shaft 27- 24
C213 2034 Counter Sensor Shaft 31- 12
C213 2048 Left Side Plate 11- 26
C213 2117 Right Grip - Paper Delivery 11-  5
C213 2218 Stud & Gear - 30T 13-  1
C213 2330 Drum Drive Gear Pulley - Ass’y 13- 36
C213 2405 Upper Hinge - Front Door 9- 25
C213 2406 Lower Hinge - Front Door 9- 20
C213 2407 Hinge Bracket    9- 21
C213 2430 Main Switch Cover 67- 30
C213 2435 Magnet Plate     9- 24
C213 2453 Decal - Paper Feed Table  17- 12
C213 2453 Decal - Paper Feed Table  95- 20
C213 2454 Decal - Paper Feed Knob 95- 17
C213 3032 Lock Lever 53- 24
C213 3033 Lock Lever - Transmission 53- 25
C213 3517 Master Eject Hinge 65-  6
C213 4029 Thermal Head Spacer  57-  3
C213 4030 Lower Guide Plate 59- 28
C213 4040 Master Holder   57- 33
C213 4041 Master Flange   57- 31
C213 4041 Master Flange   97-  1

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 13 Parts Index



C213 4045 Lower Reverse Roller 61- 43
C213 4046 Upper Reverse Roller 61- 42
C213 4052 Platen Roller   61- 18
C213 4088 Cutter Plate    59-  4
C213 4232 Reverse Guide   61- 35
C213 4300 Counter Roller Shaft 61- 38
C213 4306 Stay - Reverse Guide 61- 54
C213 4560 Rear Drum Flange  45- 41
C213 4583 Stainless Screen  45- 37
C213 4810 Ink Antechamber 41- 20
C213 5110 Paper Feed Cam  25- 11
C213 5110 Paper Feed Cam  29-  1
C213 5120 Second Feed Roller Cam 29-  3
C213 5500 Antistatic Brush  27- 28
C213 5560 Print Pressure Cam 15-  5
C213 5560 Print Pressure Cam 31- 19
C213 6001 Vacuum Plate Base 37- 12
C213 6003 Pawl Shaft 31- 15
C213 6003 Pawl Shaft 33- 16
C213 6005 Vacuum Plate    37-  5
C213 6008 Idler Roller - Transport Belt  37-  3
C213 6009 Driven Roller - Transport Belt 37- 11
C213 6017 Vacuum Duct     37-  8
C213 6019 Idler Roller Shaft 37-  1
C213 6030 Reinforcement Plate  13-  9
C213 6030 Reinforcement Plate  33- 10
C213 6034 Gear -  33-  9
C213 6037 Air Piston Ass’y  33-  1
C213 6038 Piston Link     33-  2
C213 6041 O-Ring - 33.7 33-  6
C213 6042 Piston Valve    33-  5
C213 6043 Air Pump Cylinder 33-  7
C213 6044 Exit Pawl  31- 14
C213 6044 Exit Pawl  33- 15
C213 6081 Paper Delivery Plate 35- 12

C213 6118 Left Guide Plate  39-  2
C213 6119 Right Guide Plate 39-  7
C213 6201 Shelter Plate   35- 10
C213 8326 Grounding Wire  85-  2
C213 8412 Blower Motor Harness 37- 10
C213 8483 Harness Air Knife 65- 34
C215 2080 Solenoid Bracket  13-  7
C215 2430 Operation Panel Cover 9-  7
C215 3040 Lens Block 55-  7
C215 3057 Shading Plate   55- 11
C215 4001 Left Side Plate - Plotter 57- 24
C215 4001 Left Side Plate - Plotter 61- 23
C215 4005 Right Side Plate - Plotter  57-  4
C215 4005 Right Side Plate - Plotter  61- 50
C215 4023 Thermal Head Base 57- 29
C215 4043 Lower Guide Plate 61- 37
C215 4071 Connector Bracket 57-  8
C215 4502 Drum Rail Stay  11- 32
C215 4505 Drum Stopper Ass’y 11- 27
C215 4506 Stopper Base    11- 40
C215 4510 Drum Release Knob Ass’y 11- 53
C215 4511 Drum Lock Lever 11- 51
C215 4514 Drum Lock Knob  11- 52
C215 4515 Drum Lock Link  11- 50
C215 4517 Connector Lock Arm 13- 38
C215 4528 Plate Spring - Drum Rail  11- 28
C215 4532 Locking Arm     11- 48
C215 4533 Spring Plate    11- 31
C215 4535 Connector Bracket 13- 39
C215 4536 Ink Detecting Board Bracket 13- 45
C215 4537 Connector Lock Lever 13- 40
C215 4539 Connector Spring  13- 41
C215 4550 Front Bank Plate  47- 14
C215 4551 Rear Bank Plate 47-  3
C215 4554 Sponge - Bank Plate  47- 21

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 14 Parts Index



C215 4557 Spring  47- 22
C215 4690 Metal Screen    45- 18
C215 4948 Drum Clamper Ass’y 45- 36
C215 4950 Drum Clamper Base Ass’y 45- 32
C215 5040 Actuator - Table Lower Limit Switch 17- 28
C215 5089 Paper Feed Table  17- 11
C215 5095 Seal  17- 43
C215 8002 Image Processing Board 67- 25
C215 8002 Image Processing Board 77-  *
C215 8004 IC - Processing 67- 26
C215 8004 IC - HN27256P-25 77-  1
C215 8012 A/D Conversion Board 55- 16
C215 8012 A/D Conversion Board 81-  *
C215 8023 CCD Board  55-  8
C215 8025 Harness - CCD Board  55- 21
C215 8045 IC - Main Board 67- 32
C215 8045 IC - M27C256B-15F1 73-  1
C215 8075 Thermal Head Harness 57-  7
C215 8088 Flat Cable - Main Board 67- 19
C215 8102 Flat Cable - A/D Conversion 55- 15
C215 8116 Ink Detecting Board  13-  8
C215 8116 Ink Detecting Board  67- 11
C215 8121 Master Motor - DC 24V/38.4W 61- 21
C215 8125 Original Motor - DC 24V/45.6W  51- 35
C215 8130 Harness - Master Motor 57-  9
C215 8212 Thermal Head - B4/300dpi  57-  2
C215 8302 Power Supply Board - 115V 67- 13
C215 8302 Power Supply Board - 115V 85-  *
C215 8320 Heat Sink  85-  3
C215 8340 Transformer - VCC 85-  4
C215 8341 Transformer - VHD 85-  5
C215 8342 Coil - VCC 85-  6
C215 8343 Coil  85-  7
C215 8344 Transformer     85-  8
C215 8350 Relay Harness   85-  9

C215 8351 Relay Harness   85- 10
C215 8352 Relay Harness - VHD  85- 11
C215 8353 Relay Harness - ON/OFF 85- 12
C215 8370 Bushing 85- 13
C522 2413 Cover Stopper   97- 17
C522 2417 Cover Stopper Supporter 97- 16
C522 2418 Cassette Cover  97- 18
C522 2421 Bottom Plate    97- 13
C522 2423 Cushion Seal - 10x19 97- 14
C522 2431 Side Fence 97- 15
C522 2432 Rear Fence 97- 19
C522 2433 Plate Nut  97- 10
C522 2434 Grounding Plate 97- 12
C522 2435 Screw - M3    97- 22
C522 2441 Cassette Body   97- 21
C522 2450 Decal Sheet     97-  9
C526 2100 Option Drum Case  69-  8
C526 2110 Decal - Drum Case 69-  9
C526 2150 Drum Decal - Black 69-  3
C526 2151 Drum Decal - Red  69-  4
C526 2152 Drum Decal - Blue 69-  5
C526 2153 Drum Decal - Green 69-  6
C526 2154 Drum Decal - Brown 69-  7
5053 0223 Bushing - 8mm   31- 11
5053 0223 Bushing - 8mm   51- 21
5053 0447 Bushing - 6mm   49- 21
5053 0447 Bushing - 6mm   51-  4
5054 0536 Magnet Catch Ass’y 9- 26
5054 0536 Magnet Catch Ass’y 11- 22
5054 0536 Magnet Catch Ass’y 43-  9
5054 0536 Magnet Catch Ass’y 57- 16
5056 0188 Bushing - 6mm - Long 61- 33
5056 0509 Nut Plate - Microswitch 59- 19
5056 0509 Nut Plate - Microswitch 65- 29
5056 0509 Nut Plate - Microswitch 67-  3

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 15 Parts Index



5070 0719 Bearing - Shaft - Drive - Fitting - 35-  2
5070 0923 Spring Washer - Rotating Table 17-  2
5203 5230 Master Sensor   57- 13
5205 5546 Transformer     85- 14
5214 5235 Paper Feed Sensor 17-  9
5309 1023 Pinion Paper Feed Table 17- 30
5400 3404 Stepped Screw   43- 13
5403 2075 Stepped Screw   11- 21
5403 2075 Stepped Screw   13- 42
5403 2075 Stepped Screw   23- 23
5403 2075 Stepped Screw   61- 15
5403 2075 Stepped Screw   63- 31
5413 2266 Spring Anchor   43-  8
5413 3082 Spring Anchor - Lock Lever  45-  8
5443 2713 Wave Washer     53- 29
5447 2681 Snap Ring  51-  3
5466 3147 Adjusting Knob  55-  9
5501 4719 Rubber Ring - Stopper  11- 38
5501 4719 Rubber Ring - Stopper  65- 11
5501 5929 Spacer - 5.2 mm x 16 mm x 1  25-  1
5501 6185 Bushing - Shaft - Water Adjusting 65-  5
5501 6538 Spring - Middle Roller 59- 21
5501 7559 Spring - Master Feed 31-  4
5501 8180 Flat Spring - Feed Roller Pressure  23-  5
5501 8195 Steel Ball 3/16,  23-  9
5501 8328 Spring - Feed Roller Brake  27- 20
5505 4189 Felt - Side Plate 39- 22
5505 6528 Spring - Press Roller  27-  3
5505 7197 Spring - Hinge - Inking 17- 29
5506 1535 Right Side Pad  17-  6
5506 1536 Screw - M4x6  17-  1
5506 4169 Rubber Roller - Paper Feed  21- 17
5506 4235 Plate Nut - Paper Pressure  23-  7
5506 4608 Bushing - Paper Hold/Down Roller -  19- 14
5506 4608 Bushing - Paper Hold/Down Roller -  63-  2

5506 4628 Spring - Delivery Roller  61-  6
5506 6069 Step Screw - Etching Middle Roller  45-  4
5506 6073 Stopper - Holder - Master Hold/Down 33- 13
5506 6111 Step Screw - Stopper - Upper Guide  45- 22
5506 6197 Screw - Knife Cam - Leading Edge Cl 33-  8
5506 6314 Mylar - Master Feed Table 19- 11
5507 6010 Separator Roller Ass’y 21- 18
5507 6015 Paper Feed Roller 21- 25
5507 6018 Lower Separator Roller 23- 15
5507 6032 Timing Belt Pulley - 30T  21- 20
5507 6035 Timing Belt - 162XL  21- 19
5507 6038 Torque Limitter - Paper Feed Roller 21- 24
5507 6055 Front Guide Plate 23- 29
5507 6058 Spring Hook - Separator Pressure 23- 28
5507 6060 Guide Screw - Front Plate 23- 26
5507 6624 Bushing - 8x16x45mm  41-  1
5507 6624 Bushing - 8x16x45mm  51- 22
5507 6624 Bushing - 8x16x45mm  53- 16
5507 6766 Wire Spring     65- 10
5507 6828 Rubber Plate - Feed Table 23- 32
5507 6828 Rubber Plate - Feed Table 97- 20
5600 1080 Bush - Paper Feed Roller - Left  27- 14
5600 1081 Right Bushing - Paper Feed Roller 21- 12
5600 1086 Spacer - 10.2 x 20 21- 16
5600 1086 Spacer - 10.2 x 20 25-  6
5600 1107 Snap Retainer - 12 17- 14
5600 1107 Snap Retainer - 12 21- 26
5606 2066 Paper Feed Guide Disc  21- 15
5606 2180 Sector Gear Spring 49- 40
5606 2213 Lower Second Feed Roller Brake - Belt     27- 27
5606 2310 Roller  17- 24
5607 2814 Roller Spring   31- 23
5607 3261 Print Pressure Spring  31- 22
5607 3616 Guide Plate Spring 61- 52
5607 3705 Drive Spring    41-  6

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 16 Parts Index



5607 3906 Safety Switch Spring 19- 16
5894 2171 Original Feed Roller 51-  2
5894 2174 Timing Belt     51- 40
5894 2186 Separation Roller Pulley  51- 39
5918 2223 Pulley - 24T    51- 12
9999 2131 Test Chart 97-  2

0252 0040Z  Pan Head Screw - M2x4 49-106
0312 5050Z  Philips Pan Head Screw - M2.5x5 49-100
0312 5050Z  Philips Pan Head Screw - M2.5x5 49-115
0313 0030Z  Philips Pan Head Screw - M3x3  63-103
0313 0040Z  Philips Pan Head Screw - M3x4  13-121
0313 0040Z  Philips Pan Head Screw - M3x4  25-116
0313 0040Z  Philips Pan Head Screw - M3x4  35-103
0313 0040Z  Philips Pan Head Screw - M3x4  41-102
0313 0040Z  Philips Pan Head Screw - M3x4  47-109
0313 0040Z  Philips Pan Head Screw - M3x4  59-104
0313 0040Z  Philips Pan Head Screw - M3x4  67-122
0313 0050Z  Philips Screw - 3x5  13-129
0313 0050Z  Philips Screw - 3x5  27-107
0313 0050Z  Philips Screw - 3x5  47-107
0313 0050Z  Philips Screw - 3x5  49-102
0313 0050Z  Philips Screw - 3x5  53-113
0313 0050Z  Philips Screw - 3x5  55-110
0313 0050Z  Philips Screw - 3x5  59-107
0313 0050Z  Philips Screw - 3x5  61-115
0313 0050Z  Philips Screw - 3x5  67-110
0313 0060W  Philips Pan Head Screw - M3x6  39-107
0313 0060W  Philips Pan Head Screw - M3x6  51-119
0313 0060Z Philips Pan Head Screw - M3x6  19-101
0313 0060Z Philips Pan Head Screw - M3x6  31-123
0313 0060Z Philips Pan Head Screw - M3x6  33-101
0313 0060Z Philips Pan Head Screw - M3x6  39-103
0313 0060Z Philips Pan Head Screw - M3x6  51-114
0313 0060Z Philips Pan Head Screw - M3x6  55-113
0313 0060Z Philips Pan Head Screw - M3x6  57-101
0313 0080Z Philips Screw - 3x8  61-101
0313 0100Z Philips Pan Head Screw - M3x10 17-102
0313 0100Z Philips Pan Head Screw - M3x10 37-103
0313 0100Z Philips Pan Head Screw - M3x10 51-104
0313 0120Z Philips Screw - 3x12 49-111
0313 0140Z Philips Pan Head Screw - M3x14 19-114

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 17 Parts Index



0313 0140Z  Philips Pan Head Screw - M3x14 51-103
0313 0140Z  Philips Pan Head Screw - M3x14 55-105
0313 0140Z  Philips Pan Head Screw - M3x14 59-112
0313 0140Z  Philips Pan Head Screw - M3x14 63-112
0313 0140Z  Philips Pan Head Screw - M3x14 65-115
0313 0140Z  Philips Pan Head Screw - M3x14 67-100
0313 0200Z  Philips Screw - 3x20 53-114
0313 0200Z  Philips Screw - 3x20 61-117
0314 0050Z  Philips Pan Head Screw - M4x5  55-112
0314 0050Z  Philips Pan Head Screw - M4x5  63-115
0314 0060Z  Philips Pan Head Screw - M4x6 9-110
0314 0060Z  Philips Pan Head Screw - M4x6  11-109
0314 0060Z  Philips Pan Head Screw - M4x6  15-112
0314 0060Z  Philips Pan Head Screw - M4x6  21-119
0314 0060Z  Philips Pan Head Screw - M4x6  41-110
0314 0060Z  Philips Pan Head Screw - M4x6  43-108
0314 0060Z  Philips Pan Head Screw - M4x6  45-110
0314 0060Z  Philips Pan Head Screw - M4x6  47-105
0314 0060Z  Philips Pan Head Screw - M4x6  53-104
0314 0060Z  Philips Pan Head Screw - M4x6  57-112
0314 0060Z  Philips Pan Head Screw - M4x6  59-108
0314 0080Z  Philips Screw - 4x8 9-102
0314 0080Z  Philips Screw - 4x8  11-100
0314 0080Z  Philips Screw - 4x8  13-101
0314 0080Z  Philips Screw - 4x8  15-119
0314 0080Z  Philips Screw - 4x8  17-113
0314 0080Z  Philips Screw - 4x8  19-106
0314 0080Z  Philips Screw - 4x8  21-107
0314 0080Z  Philips Screw - 4x8  21-118
0314 0080Z  Philips Screw - 4x8  23-100
0314 0080Z  Philips Screw - 4x8  27-101
0314 0080Z  Philips Screw - 4x8  31-110
0314 0080Z  Philips Screw - 4x8  35-102
0314 0080Z  Philips Screw - 4x8  39-100
0314 0080Z  Philips Screw - 4x8  45-100

0314 0080Z  Philips Screw - 4x8  47-100
0314 0080Z  Philips Screw - 4x8  53-109
0314 0080Z  Philips Screw - 4x8  57-103
0314 0080Z  Philips Screw - 4x8  61-104
0314 0080Z  Philips Screw - 4x8  65-102
0314 0080Z  Philips Screw - 4x8  67-113
0314 0100W  Philips Pan Head Screw - M4x10 51-118
0314 0100Z Philips Screw - 4x10 13-106
0314 0100Z Philips Screw - 4x10 23-111
0314 0100Z Philips Screw - 4x10 27-106
0314 0100Z Philips Screw - 4x10 31-112
0314 0100Z Philips Screw - 4x10 49-103
0314 0120Z Philips Screw - 4x12 15-120
0314 0120Z Philips Screw - 4x12 17-112
0314 0120Z Philips Screw - 4x12 21-116
0314 0120Z Philips Screw - 4x12 67-104
0314 0160Z Philips Pan Head Screw - M4x16 67-114
0314 0200Z Philips Screw - 4x20 27-104
0314 0200Z Philips Screw - 4x20 67-107
0315 0060Z Philips Screw - 5x6  15-113
0315 0120Z Philips Screw - 5x12 11-104
0315 0120Z Philips Screw - 5x12 19-110
0323 0050Z Philips Sunken Head Screw - M3x5  45-111
0323 0050Z Philips Sunken Head Screw - M3x5  51-107
0323 0060Z Philips Sunk Screw - M3x6 97-103
0323 0100Z Philips Sunken Head Screw - M3x10  9-114
0323 0100Z Philips Sunken Head Screw - M3x10 17-101
0323 0100Z Philips Sunken Head Screw - M3x10 23-102
0323 0100Z Philips Sunken Head Screw - M3x10 57-107
0324 0100Z Sunk Screw - 4x10  69-101
0343 0060D Philips Truss Head Screw - M3x6 9-111
0343 0060D Philips Truss Head Screw - M3x6 53-103
0344 0080D Philips Truss Head Screw - M4x8 9-104
0344 0080D Philips Truss Head Screw - M4x8 53-107
0353 0080D Philips Truss Head Screw - M3x8 53-100

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 18 Parts Index



0354 0050D Screw - M4x5   9-108
0413 0052Z Tapping Screw - M3x5 97-101
0433 0060W  Tapping Screw - M3x6 67-102
0433 0062W  Hexagon Head Tapping Screw - M3x6 39-105
0433 0080Z Tapping Screw - M3x8 31-117
0433 0080Z Tapping Screw - M3x8 53-110
0433 0080Z Tapping Screw - M3x8 59-102
0433 0082Z Tapping Screw - M3x8 39-101
0433 0082Z Tapping Screw - M3x8 97-102
0434 0060Z Tapping Screw - M4x6 37-102
0434 0060Z Tapping Screw - M4x6 43-100
0434 0060Z Tapping Screw - M4x6 43-103
0434 0060Z Tapping Screw - M4x6 63-101
0434 0060Z Tapping Screw - M4x6 65-101
0434 0080Z Tapping Screw - M4x8 11-111
0434 0080Z Tapping Screw - M4x8 41-108
0434 0080Z Tapping Screw - M4x8 43-105
0434 0080Z Tapping Screw - M4x8 51-115
0434 0080Z Tapping Screw - M4x8 53-102
0434 0080Z Tapping Screw - M4x8 55-111
0434 0080Z Tapping Screw - M4x8 57-106
0434 0080Z Tapping Screw - M4x8 57-109
0434 0080Z Tapping Screw - M4x8 61-102
0434 0082W  Tapping Screw - M4x8  9-109
0434 0082Z Tapping Screw - M4x8  9-105
0434 0082Z Tapping Screw - M4x8 47-104
0434 0100Z Pan Head Self-tapping Screw - M4x10 11-102
0434 0100Z Pan Head Self-tapping Screw - M4x10 43-101
0553 0060E Allen Screw - M3x6 53-116
0553 0060E Allen Screw - M3x6 55-101
0554 0040E Allen Screw - M4x4 21-113
0554 0040E Allen Screw - M4x4 37-107
0554 0040E Allen Screw - M4x4 51-121
0554 0040E Allen Screw - M4x4 53-111
0554 0040E Allen Screw - M4x4 55-108

0573 0040E  Hexagon Headless Set Screw - M3x4 47-108
0573 0040E  Hexagon Headless Set Screw - M3x4 51-113
0573 0050E  Hexagon Headless Set Screw - M3x5 13-120
0573 0050E  Hexagon Harness Set Screw - M3x5  27-105
0574 0040E  Hexagon Headless Set Screw - M4x4 15-102
0574 0040E  Hexagon Headless Set Screw - M4x4 19-109
0574 0040E  Hexagon Headless Set Screw - M4x4 21-106
0574 0040E  Hexagon Headless Set Screw - M4x4 23-107
0574 0040E  Hexagon Headless Set Screw - M4x4 61-111
0574 0050E  Hexagon Headless Set Screw - M4x5 15-117
0574 0050E  Hexagon Headless Set Screw - M4x5 41-107
0574 0050E  Hexagon Headless Set Screw - M4x5 45-115
0574 0060E  Hexagon Headless Set Screw - M4x6 19-105
0574 0060E  Hexagon Headless Set Screw - M4x6 61-106
0574 0080E  Hexagon Headless Set Screw - M4x8 21-114
0575 0080E  Hexagon Headless Set Screw - M5x8 45-103
0583 0060Z  Hexagon Bolt - M3x6  33-108
0584 0060W  Hexagon Bolt - M4x6  37-105
0584 0100Z Hexagon Bolt - M4x10 69-100
0584 0121Z Hexagon Bolt - M4x12 31-104
0584 0121Z Hexagon Bolt - M4x12 33-105
0584 0121Z Hexagon Bolt - M4x12 33-107
0585 0100Z Bolt - M5x10  29-106
0586 0451Z Hexagon Bolt - M6x45 31-122
0588 0120Z Hexagon Bolt - M8x12 69-102
0593 0080E Bolt M3x8     31-118
0594 0060E Socket Screw - 4x6 25-119
0594 0060E Socket Screw - 4x6 29-111
0594 0060E Socket Screw - 4x6 31-103
0594 0060E Socket Screw - 4x6 47-101
0594 0080E Bolt - M4x8   13-112
0594 0080E Bolt - M4x8   21-102
0594 0080E Bolt - M4x8   37-106
0594 0080E Bolt - M4x8   43-106
0594 0080Z Bolt - M4x8   21-109

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 19 Parts Index



0594 0080Z  Bolt - M4x8   45-113
0594 0080Z  Bolt - M4x8   47-102
0595 0080Z  Bolt - M5x8   41-100
0595 0120E  Socket Screw - M5x12 15-107
0595 0140E  Hexagon Bolt - M5x14 45-102
0621 6080E  Spring Pin - 1.6x8 59-105
0622 0060E  Spring Pin - 2x6mm 13-102
0622 0060E  Spring Pin - 2x6mm 61-103
0622 0250E  Spring Pin M2x250  11-115
0623 0080E  Spring Pin - 3x8mm 41-106
0623 0100E  Spring Pin - 3x10mm  25-114
0623 0100E  Spring Pin - 3x10mm  31-101
0623 0120E  Spring Pin - 3x12mm  13-103
0623 0120E  Spring Pin - 3x12mm  49-104
0623 0120E  Spring Pin - 3x12mm  63-111
0623 0140E  Spring Pin - 3x14mm  13-128
0623 0160E  Spring Pin - 3x16mm  37-108
0623 0180E  Spring Pin - 3x18mm  35-101
0623 0200E  Spring Pin - 3x20mm  15-114
0624 0160E  Spring Pin - 4x16mm  19-103
0624 0160E  Spring Pin - 4x16mm  25-109
0624 0160E  Spring Pin - 4x16mm  29-105
0624 0220E  Spring Pin - 4x20mm  19-104
0632 0100G  Pin - 2x10mm    51-100
0700 0060G  Flat Washer - M6 31-102
0700 0060Z Flat Washer - M6 65-106
0700 0080Z Flat Washer - M8 65-111
0701 0030Z Flat Washer - M3 51-106
0701 0030Z Flat Washer - M3 67-112
0701 0040Z Flat Washer - M4 17-108
0701 0040Z Flat Washer - M4 21-103
0701 0040Z Flat Washer - M4 25-107
0701 0040Z Flat Washer - M4 29-112
0701 0040Z Flat Washer - M4 31-121
0701 0040Z Flat Washer - M4 49-118

0701 0040Z Flat Washer - M4 53-105
0701 0040Z Flat Washer - M4 55-103
0701 0040Z Flat Washer - M4 67-121
0701 0050Z Flat Washer - M5 29-107
0701 0060Z Flat Washer - M6 61-108
0701 0080Z Flat Washer - M8 17-100
0701 0080Z Flat Washer - M8 65-110
0704 0030W  Toothed Washer - M3  39-104
0705 0040B Toothed Washer  11-103
0705 0040B Toothed Washer  67-116
0707 4160B Bushing - 4x16mm  41-103
0707 6040B Bushing - 6x4mm 13-118
0707 6045B Bushing - M6x45 63-106
0707 6080B Bushing - 6x8mm 13-122
0707 6120B Bushing - 6x12mm  13-123
0707 8080B Bushing - 8x8mm 51-120
0707 8080B Bushing - 8x8mm 55-109
0710 0030Z Hex Nut 3     17-107
0710 0040Z Hex Nut 4     31-105
0710 0040Z Hex Nut 4     33-106
0710 0040Z Hex Nut 4     59-106
0712 0060Z Hexagon Nut - M6 15-109
0712 0060Z Hexagon Nut - M6 25-118
0712 0060Z Hexagon Nut - M6 29-100
0713 0040B Hexagon Nut - M4 21-104
0713 0040B Hexagon Nut - M4 23-104
0713 0040B Hexagon Nut - M4 25-103
0713 0040B Hexagon Nut - M4 29-115
0713 0050B Hexagon Nut - M5 11-101
0713 0050B Hexagon Nut - M5 13-100
0713 0050B Hexagon Nut - M5 15-101
0713 0050B Hexagon Nut - M5 25-117
0713 0050B Hexagon Nut - M5 29-109
0713 0050B Hexagon Nut - M5 31-115
0713 0050B Hexagon Nut - M5 53-115

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 20 Parts Index



0720 0020Z Retaining Ring - M2  49-108
0720 0020Z Retaining Ring - M2  67-111
0720 0030Z Retaining Ring - M3  21-108
0720 0030Z Retaining Ring - M3  33-100
0720 0030Z Retaining Ring - M3  39-102
0720 0030Z Retaining Ring - M3  49-105
0720 0030Z Retaining Ring - M3  57-110
0720 0030Z Retaining Ring - M3  59-103
0720 0030Z Retaining Ring - M3  63-104
0720 0040Z Retaining Ring - M4  13-124
0720 0040Z Retaining Ring - M4  17-104
0720 0040Z Retaining Ring - M4  21-100
0720 0040Z Retaining Ring - M4  23-105
0720 0040Z Retaining Ring - M4  25-113
0720 0040Z Retaining Ring - M4  29-108
0720 0040Z Retaining Ring - M4  31-116
0720 0040Z Retaining Ring - M4  49-101
0720 0040Z Retaining Ring - M4  55-106
0720 0040Z Retaining Ring - M4  57-113
0720 0040Z Retaining Ring - M4  59-101
0720 0040Z Retaining Ring - M4  61-107
0720 0040Z Retaining Ring - M4  63-100
0720 0050Z Retaining Ring - M5  11-114
0720 0050Z Retaining Ring - M5  13-125
0720 0050Z Retaining Ring - M5  19-112
0720 0050Z Retaining Ring - M5  21-105
0720 0050Z Retaining Ring - M5  27-103
0720 0050Z Retaining Ring - M5  27-108
0720 0050Z Retaining Ring - M5  41-113
0720 0050Z Retaining Ring - M5  43-104
0720 0050Z Retaining Ring - M5  45-109
0720 0050Z Retaining Ring - M5  47-111
0720 0050Z Retaining Ring - M5  49-109
0720 0050Z Retaining Ring - M5  51-101
0720 0050Z Retaining Ring - M5  61-100

0720 0050Z Retaining Ring - M5  63-102
0720 0050Z Retaining Ring - M5  65-112
0720 0060Z Retaining Ring - M6  17-105
0720 0060Z Retaining Ring - M6  21-117
0720 0060Z Retaining Ring - M6  25-105
0720 0060Z Retaining Ring - M6  27-100
0720 0060Z Retaining Ring - M6  31-108
0720 0060Z Retaining Ring - M6  33-104
0720 0060Z Retaining Ring - M6  41-109
0720 0060Z Retaining Ring - M6  43-109
0720 0060Z Retaining Ring - M6  51-112
0720 0060Z Retaining Ring - M6  53-106
0720 0060Z Retaining Ring - M6  55-114
0720 0060Z Retaining Ring - M6  57-111
0720 0060Z Retaining Ring - M6  61-109
0720 0060Z Retaining Ring - M6  63-109
0720 0060Z Retaining Ring - M6  65-107
0720 0080Z Retaining Ring - M8  13-109
0720 0080Z Retaining Ring - M8  15-103
0720 0080Z Retaining Ring - M8  19-102
0720 0080Z Retaining Ring - M8  25-106
0720 0080Z Retaining Ring - M8  29-102
0720 0080Z Retaining Ring - M8  35-100
0720 0080Z Retaining Ring - M8  37-100
0720 0080Z Retaining Ring - M8  61-113
0720 0100Z Retaining Ring - M10 31-113
0720 0120Z Retaining Ring - M12 13-116
0720 0120Z Retaining Ring - M12 31-109
0725 0100Z Retaining Ring - M10 13-114
0725 0160E Retaining Ring C - M16  47-113
0725 0220Z Retaining Ring - M22 25-100
0740 3007 Ball Bearing - 7x19x6mm 25-101
0740 3007 Ball Bearing - 7x19x6mm 31-120
0740 3010 Ball Bearing - 10x26x8mm  27-102
0740 3012 Ball Bearing - 12x28x8  13-117

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 21 Parts Index



0740 3012 Ball Bearing - 12x28x8  15-108
0740 3206 Ball Bearing    31-100
0740 3206 Ball Bearing    47-106
0740 3808 Bearing - 8x16x5mm 29-114
0741 3807S Bearing 15-115
0741 3807S Bearing 25-112
0741 3807S Bearing 29-101
0741 3908S Bearing 15-111
0801 0026 Philips Pan Head Screw - M3x4  61-105
0801 1004 Screw - M4x4   9-103
0801 1004 Screw - M4x4  11-105
0801 1004 Screw - M4x4  23-101
0801 1004 Screw - M4x4  51-109
0801 1135 Philips Pan Head Screw - M3x3  11-113
0801 1135 Philips Pan Head Screw - M3x3  13-127
0801 1135 Philips Pan Head Screw - M3x3  23-110
0802 5149 Tapping Screw - M4x9  9-107
0803 0017 Knob Screw - M4x6.5 9-101
0803 0017 Knob Screw - M4x6.5  97-  7
0803 0043 Screw - M3x11 49-110
0804 4046 Spring Pin - 4x16  13-111
0804 4046 Spring Pin - 4x16  15-116
0804 4048 Spring Pin - 4x20  13-113
0804 4048 Spring Pin - 4x20  25-110
0804 4048 Spring Pin - 4x20  29-104
0804 4055 Pin 21-111
0804 4060 Spring Pin - M4x22 31-106
0804 6090 Hexagon Bolt - M4  29-116
0804 6091 Hexagonal Set Screw - M2x5 45-114
0804 6092 Hexagonal Set Screw  15-105
0804 6092 Hexagonal Set Screw  31-114
0804 6092 Hexagonal Set Screw  45-118
0804 6101 Hexagon Bolt - M3  31-119
0805 0084 Retaining  Ring 27-110
0805 3104 Ball Bearing - 8x22x7mm 13-107

0805 3134 Ball Bearing - 10x26x8mm  13-115
0805 3208 Ball Bearing - 6x10x3mm 19-107
0805 3250 Ball Bearing - 8x6 61-110
0805 3263 Bearing - 6 x 10 x 6mm 21-112
0805 3263 Bearing - 6 x 10 x 6mm 61-118
0805 3452 Ball Bearing - 10x22x6mm  37-  9
0805 6009 Rubber Foot     11-107
0807 2019 Washer - 3.2x10x0.8mm  59-109
0807 2071 Washer - 3.1x7x0.2mm 13-119
0807 3083 Washer  11-108
0807 3103 Washer - 4x13x2.3mm  45-107
0807 4053 Spacer - 6.2x9.5x0.1 63-107
0807 4076 Washer - 8.2x6.1x0.3mm 19-108
0807 4076 Washer - 8.2x6.1x0.3mm 63-105
0807 4103 Spacer - 0.5mm  63-108
0807 4126 Flat Washer - 6.2x12x0.2mm  45-104
0807 5004 Washer  25-102
0807 5013 Flat Washer - M8.4 63-110
0807 5044 Spacer - 8.1mm x 11.5mm x 0.2  45-105
0807 5071 Spacer - 10x0.5mm 51-117
0807 5076 Washer - 8x13x2.2mm  45-106
0807 7013 Spacer - 10.2 x 14 x 0.2 mm 13-110
0807 7013 Spacer - 10.2 x 14 x 0.2 mm 15-104
0807 7013 Spacer - 10.2 x 14 x 0.2 mm 25-108
0807 7013 Spacer - 10.2 x 14 x 0.2 mm 37-101
0807 7018 Washer - M10  25-104
0807 7018 Washer - M10  29-110
0807 7040 Spacer 12.5mm x 22mm x 0.5 15-110
0807 7055 Holder - Main Shaft  25-111
0807 7055 Holder - Main Shaft  29-103
0807 7114 Washer - 16x24x0.3mm 45-117
0807 7114 Washer - 16x24x0.3mm 47-112
0808 0021 Rubber Ring     41-112
0951 3004Z Philips Screw With Flat Washer - M3x4  65-113
0951 3004Z  Philips Screw With Flat Washer - M3x4  67-105

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 22 Parts Index



0951 3005Z Philips Pan Head Screw - M3 x 5 13-104
0951 3005Z Philips Pan Head Screw - M3 x 5 21-101
0951 3005Z  Philips Pan Head Screw - M3 x 5 23-108
0951 3005Z  Philips Pan Head Screw - M3 x 5 49-112
0951 3005Z  Philips Pan Head Screw - M3 x 5 51-102
0951 3005Z  Philips Pan Head Screw - M3 x 5 53-112
0951 3005Z  Philips Pan Head Screw - M3 x 5 59-110
0951 3006Z  Philips Screw With Flat Washer - M3  9-113
0951 3006Z  Philips Screw With Flat Washer - M3 11-112
0951 3006Z  Philips Screw With Flat Washer - M3 13-105
0951 3006Z  Philips Screw With Flat Washer - M3 17-109
0951 3006Z  Philips Screw With Flat Washer - M3 19-111
0951 3006Z  Philips Screw With Flat Washer - M3 21-110
0951 3006Z  Philips Screw With Flat Washer - M3 23-103
0951 3006Z  Philips Screw With Flat Washer - M3 49-107
0951 3006Z  Philips Screw With Flat Washer - M3 51-111
0951 3006Z  Philips Screw With Flat Washer - M3 53-108
0951 3006Z  Philips Screw With Flat Washer - M3 55-104
0951 3006Z  Philips Screw With Flat Washer - M3 55-107
0951 3006Z  Philips Screw With Flat Washer - M3 55-115
0951 3006Z  Philips Screw With Flat Washer - M3 57-102
0951 3006Z  Philips Screw With Flat Washer - M3 63-113
0951 3006Z  Philips Screw With Flat Washer - M3 67-109
0951 3008Z  Philips Screw With Flat Washer - M3x8  57-108
0951 3025Z  Philips Screw W/H Flat Washer - M3x25  67-125
0951 4005Z  Philips Screw With Flat Washer - M4x5  19-100
0951 4005Z  Philips Screw With Flat Washer - M4x5  57-105
0951 4006Z  Philips Screw With Flat Washer - M4 25-115
0951 4006Z  Philips Screw With Flat Washer - M4 27-109
0951 4006Z  Philips Screw With Flat Washer - M4 41-101
0951 4006Z  Philips Screw With Flat Washer - M4 43-102
0951 4006Z  Philips Screw With Flat Washer - M4 45-108
0951 4006Z  Philips Screw With Flat Washer - M4 47-110
0951 4006Z  Philips Screw With Flat Washer - M4 49-113
0951 4008W  Philips Screw with Flat Washer - M4x8  55-102

0951 4008Z Philips Screw With Flat Washer - M4x8  17-106
0951 4008Z Philips Screw With Flat Washer - M4x8  23-106
0951 4008Z Philips Screw With Flat Washer - M4x8  23-109
0951 4008Z Philips Screw With Flat Washer - M4x8  31-107
0951 4008Z Philips Screw With Flat Washer - M4x8  39-106
0951 4008Z Philips Screw With Flat Washer - M4x8  45-116
0951 4008Z Philips Screw With Flat Washer - M4x8  51-110
0951 4008Z Philips Screw With Flat Washer - M4x8  65-103
0951 4008Z Philips Screw With Flat Washer - M4x8  67-103
0951 4010Z Philips Screw With Flat Washer M4 x 17-103
0951 4010Z Philips Screw With Flat Washer - M4x10 29-113
0951 4010Z Philips Screw With Flat Washer M4 x 41-111
0951 4020Z Philips Screw With Flat Washer - M4 41-105
0951 5008Z Philips Screw With Flat Washer - M5x8  13-126
0951 5030Z Philips Screw With Flat Washer - M5 11-106
0960 3006Z Philips Flange Screw - M3x6  49-116
0960 3016B Philips Flange Screw - M3x16 67-123
0960 4006Z Philips Frange Screw - M4x6  41-104
0960 4006Z Philips Frange Screw - M4x6  45-112
0960 4008Z Flange Head Screw - 4 x 8 13-108
0960 4008Z Flange Head Screw - 4 x 8 15-100
0960 4008Z Flange Head Screw - 4 x 8 15-106
0960 4008Z Flange Head Screw - 4 x 8 33-102
0960 4008Z Flange Head Screw - 4 x 8 37-104
0960 4008Z Flange Head Screw - 4 x 8 61-116
0960 4008Z Flange Head Screw - 4 x 8 67-117
0960 4010Z Philips Flange Screw - M4x10 61-112
0960 5008Z Philips Flange Screw - M5x8  33-103
0964 3008Z Tapping Screw W/Flat Washer - M3x8  59-100
0964 3008Z Tapping Screw W/Flat Washer - M3x8  65-109
0964 4008Z Tapping Screw W/Washer - M4x8 9-100
0964 4008Z Tapping Screw W/Washer - M4x8  43-107
0964 4008Z Tapping Screw W/Washer - M4x8  57-104
0964 4008Z Tapping Screw W/Washer - M4x8  61-114
0964 4008Z Tapping Screw W/Washer - M4x8  65-114

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 23 Parts Index



0964 4010Z Tapping Screw W/Washer - M4x10    65-100
0965 3005B Tapping Screw W/T Flat Washer - M3x5   53-101
0965 3010W Tapping Screw With Flat Washer - M3x10 17-110
0965 3010Z Tapping Screw W/T Flat Washer - M3x10   9-112
0965 4010Z Tapping Screw W/T Flat Washer - M4x10   9-106
1004 0175 Shielding Sheet 85-102
1004 0186 Shielding Sheet 85-103
1005 0804 Wire Saddle     85-104
1005 0890 Decal - TUV     85-105
1100 0280 Fastening Receptacle 91-101
1100 0504 Closed Terminal - 44mm    89-101
1100 0511 Connector - 1P  85-101
1100 0858 Receptacle - 6.35 x 6.35     91-102
1100 0885 Fastening Receptacle 91-103
1100 0916 Connector - 2P  91-104
1100 1149 Terminal   89-102
1100 1149 Terminal   91-105
1100 1168 Fastening Receptacle 91-106
1100 1169 Fastening Receptacle 89-103
1100 1190 Socket - Mate-N-Lock 91-107
1100 1204 Socket - Mate-N-Lock 89-104
1100 1205 Terminal   89-105
1100 1206 Socket - Mate-N-Lock 89-106
1100 1247 Terminal   89-107
1100 1249 Receptacle Terminal  89-108
1100 1327 Contact    89-109
1100 1328 Contact    89-110
1100 1348 Pin Contact     89-111
1100 1374 Terminal   89-112
1100 1433 Pin   89-113
1100 1530 Pin Contact     89-114
1100 1531 Pin Contact     89-115
1100 1531 Pin Contact     91-108
1100 1532 Pin Contact     89-116
1100 1547 Ct Contact 89-117

1101 0328 Connector Pin Contact     73-101
1101 0328 Connector Pin Contact     81-101
1102 0086 Sleeve - 250  91-109
1102 0094 Receptacle Housing   91-110
1102 0185 Connector - 4P  89-118
1102 0321 Insulation Sleeve    91-111
1102 0782 Connector - 4P  91-112
1102 0845 Contact - 3P    81-102
1102 0901 Connector  85-106
1102 0903 Connector - 4P  81-103
1102 0905 Connector - 5P  81-104
1102 0907 Connector - 6P  81-105
1102 0913 Connector - 9P  81-106
1102 0915 Connector - 10P 87-102
1102 0958 Connector - 2P  87-103
1102 0995 Connector - 2P  85-107
1102 1048 Pin Housing - Mate-N-Lock - 3P 87-104
1102 1194 Connector - 3P  85-108
1102 1258 Connector - 2P  89-119
1102 1258 Connector - 2P  91-113
1102 1259 Connector - 3P  91-114
1102 1341 Connector - 8P  45-101
1102 1350 Connector - 2P  91-115
1102 1351 Connector - 3P  91-116
1102 1377 Connector - 5265 - 7P     91-117
1102 1408 Connector - 1P  91-118
1102 1426 Connector - 3P  89-120
1102 1617 Receptacle Housing - 9P   89-121
1102 1620 Connector - 3P  89-122
1102 1629 Connector - 10P 89-123
1102 1633 Connector - 4P  89-124
1102 1634 Connector - 5P  89-125
1102 1691 Connector - 3P  89-126
1102 1691 Connector - 3P  91-119
1102 1692 Connector - 2P  89-127

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 24 Parts Index



1102 1749 Connector - 6P  89-128
1102 1883 Receptacle Housing - 10P  89-129
1102 1912 Connector - 4P  89-130
1102 1966 Connector - 4P  89-131
1102 2061 Connector - 6P  89-132
1102 2436 Connector - 12P 89-133
1102 2852 Connector - 34P 73-102
1102 2853 Connector - 40P 73-103
1102 3235 Connector - 3P  91-120
1102 3236 Connector - 2P  91-121
1102 3243 Connector - 3P  89-134
1102 3479 Connector - 50P 81-107
1102 4436 DT Connector - 2P    89-135
1102 4473 CT Connector - 2P    89-136
1102 4969 Connector - 50P 89-137
1102 4970 Connector - 50P 73-104
1102 4970 Connector - 50P 77-101
1102 5009 Connector - 26P 77-102
1102 5629 Connector - 16P 81-108
1103 0507 Connector - 6P  77-103
1103 0698 Connector - 9P  77-104
1103 0710 Connector - 40P 89-138
1103 0740 Connector - 6P  73-105
1103 1388 Connector - 7P  87-105
1103 1493 Connector  87-106
1103 1560 Connector - 10P 85-109
1104 0351 Fuse Holder     85-110
1104 0413 Connector - 28P 73-106
1104 0413 Connector - 28P 77-105
1104 0462 Socket     91-122
1104 0564 Fuse Socket     73-107
1104 0564 Fuse Socket     81-109
1105 0008 Nylon Clip - 2N 65-117
1105 0009 Nylon Clip - 5N 65-104
1105 0009 Nylon Clip - 5N 67-120

1105 0016 Nylon Clip - 4N 49-114
1105 0020 Adhesive Wire Clamp  63-114
1105 0042 Wire Band  63-116
1105 0046 Harness    85-111
1105 0160 Clamp 55-116
1105 0208 Colar 85-112
1105 0209 Clamp 47-103
1105 0355 Bushing - M1748    85-113
1106 0132 Cord Stopper    67-119
1106 0411 Bushing - 11.5mm     51-116
1106 0411 Bushing - 11.5mm     65-105
1106 0492 Bushing - 400 85-114
1106 0554 Locking Support 11-110
1106 0760 Bushing - M1847    85-115
1107 0134 Circuit Breaker - 5A - 220V    67-126
1107 0154 Circuit Breaker - 120V    67-126
1107 0389 Fuse - 2.5A     67-108
1107 0389 Fuse - 2.5A (120V)   67-115
1107 0389 Fuse - 25A - LT 87-107
1107 0516 Fuse - 8A  85-116
1107 0641 Fuse - 2.5A     67-115
1107 0641 Fuse - 2.5A - A4   87-107
1107 0712 Fuse - K19374/5A     73-108
1107 0713 Fuse - K19374/2A     73-109
1107 0713 Fuse - K19374/2A     81-110
1201 0061 SC Coil - SC-05-800     85-117
1204 0825 Micro Switch - AH71543  59-111
1204 0886 Micro Switch    65-116
1204 1320 Switch     51-108
1204 1324 DIP Switch 73-110
1204 1324 DIP Switch 77-106
1204 1327 DIP Switch 73-111
1204 1438 Microswitch     65-118
1204 1442 Microswitch     67-101
1204 1490 Micro Switch - V-53-1A3 65-108

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 25 Parts Index



1204 1494 Micro Switch    19-113
1204 1595 Switch     67-124
1204 2312 Thermostat - 80;C 30V 0.1A     85-118
1208 1041 Power Relay - DC24V  87-108
1208 1245 Relay - DC24V   87-109
1208 1246 Relay - AC100V  87-110
1208 1263 Relay - AC100V  87-129
1400 0098 Transistor - 2SA950-Y     81-111
1400 0100 Transistor - 2SA683     73-112
1400 0163 Transistor - 2SC2120 - Y  81-112
1400 0291 Transistor - 2SA1020Y     85-119
1400 0311 Transistor - 2SC1740    85-120
1400 0368 Transistor - 2SC3325    73-113
1400 0382 Transistor - 2SA1037KR    81-113
1401 0289 Transistor - 2SC2749    87-111
1401 0298 Transistor - 2SC2712YT    81-114
1401 0366 Transistor - 2SD799     87-112
1401 0398 IC - STA402A    73-114
1401 0400 Transistor Array - SLA4060   73-115
1401 0401 Transistor - 2SD1194    73-116
1401 0611 Diode - IS1588     87-113
1401 0822 Diode - 1SS137     85-121
1401 0835 Diode - 1SS190     73-117
1401 0835 Diode - 1SS190     81-115
1401 0876 IC - PA2003GR   73-118
1401 0877 IC - TD62083F   73-119
1401 0975 Ferrite Core    85-122
1401 0976 Ferrite Core    85-123
1401 0977 Transistor - LB1213M 81-116
1402 0110 Diode - V06C    73-120
1402 0110 Diode - V06C    87-114
1402 0209 Diode Array - DAN - 401 73-121
1402 0426 Zener Diode - RD12FB2   87-115
1402 0517 Diode - 10DF2 85-124
1402 0534 Diode - 10DF6 85-125

1402 0646 Diode - S5VB20     87-116
1402 0819 Diode - 600V 1A 85-126
1402 0867 Capacitor - RBV-604     85-127
1402 1072 Diode - 200V 1.5A    85-128
1402 1130 Diode - RK49  85-129
1402 1131 Diode - FAX-12S 85-130
1402 1132 Diode - FMX-22S 85-131
1402 1133 Diode - Esac82m-0  85-132
1403 0238 IC - TLP521   73-122
1403 0404 Light Emitting Diode - SEL2110R     73-123
1403 0456 Photo Sensor    37-  6
1403 0519 Photo Coupler - TLP621  87-117
1403 0539 Photointerruptor - EE-SX450-P1    15-118
1403 0539 Photointerruptor - EE-SX450-P1    17-111
1403 0539 Photointerruptor - EE-SX450-P1    21-115
1403 0539 Photointerruptor - EE-SX450-P1    27-111
1403 0539 Photointerruptor - EE-SX450-P1    31-111
1403 0539 Photointerruptor - EE-SX450-P1    49-117
1403 0539 Photointerruptor - EE-SX450-P1    51-105
1403 0539 Photointerruptor - EE-SX450-P1    67-106
1404 0143 Varistor - SNR221KD-10  87-118
1404 0157 Diode - SNR-221KD14     85-133
1404 0233 Resistor - 100M Ohm 3000V +-600V (115V)  85-134
1404 0266 Lighting Arrester - 3000V - 1000A   85-134
1405 0018 PUT - N13T1   85-135
1405 0122 Thyrister - 5P4M     85-136
1405 0220 Triack - A00V 10A    85-137
1407 1151 IC - D-8085AC-2    73-124
1407 1224 IC - DS0026CN-8    81-117
1407 1596 IC - SN74LS14NS 73-125
1407 1599 IC - SN74LS153NS     77-107
1407 1600 IC - SN74LS244NS     77-108
1407 1600 IC - SN74LS244NS     81-118
1407 1605 TTL - SN74LS157NS    77-109
1407 1605 TTL - SN74LS157NS    81-119

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 26 Parts Index



1407 1610 IC - SN7407   81-120
1407 1723 IC - TC4052BF   81-121
1407 1741 TTLIC - SN74LS32NS   77-110
1407 1745 IC - SN74LS139NS     77-111
1407 1746 IC - SN74LS240NS     77-112
1407 1746 IC - SN74LS240NS     81-122
1407 1783 IC - SN74LS02NS 77-113
1407 1783 IC - SN74LS02NS 81-123
1407 1849 IC - M52672P    81-124
1407 1880 IC - SN74LS04NS 77-114
1407 1880 IC - SN74LS04NS 81-125
1407 1882 IC - SN74LS373NS     73-126
1407 1935 IC - TC4066BF   81-126
1407 2051 IC - SN74LS00NS 77-115
1407 2052 IC - NS74LS74ANS     77-116
1407 2052 IC - NS74LS74ANS     81-127
1407 2057 IC - 82C55AFP-5    73-127
1407 2058 IC - 82C54FP-6     73-128
1407 2077 IC - SN74LS138NS     73-129
1407 2077 IC - SN74LS138NS     77-117
1407 2081 IC - SN74LS08NS 73-130
1407 2081 IC - SN74LS08NS 77-118
1407 2081 IC - SN74LS08NS 81-128
1407 2106 IC - SN74LS279NS     77-119
1407 2187 IC - SN74LS07NS 73-131
1407 2218 IC - SN74LS06NS 73-132
1407 2247 IC - SN74LS164NS     77-120
1407 2249 IC - SN74LS174NS     77-121
1407 2250 IC - SN75LS175NS     77-122
1407 2253 IC - SN74LS393NS     73-133
1407 2253 IC - SN74LS393NS     77-123
1407 2273 IC - TA8050P    73-134
1407 2339 TTL - IC - SN74LS241NS    77-124
1407 2347 IC - SN74LS161NS     77-125
1407 2347 IC - SN74LS161NS     81-129

1407 2348 IC - TC4051BF   73-135
1407 2348 IC - TC4051BF   81-130
1407 2404 IC - M5M81C55FP 73-136
1407 2725 IC - SN74LS51NS 77-126
1407 2852 IC - LH5116N    73-137
1407 3478 IC - SLA7024M   77-127
1407 3627 IC - SN74LS145NS     73-138
1407 3701 IC - TMP82C79M-2   73-139
1407 3894 IC - MB8464A-10LPF   77-128
1407 3902 IC - SN74LS251NS     77-129
1408 0308 IC - TL321CP    85-138
1408 0322 IC - DAC00800LCN     81-131
1408 0344 IC - UPC494C    85-139
1408 0408 IC - PST518A    77-130
1408 0408 IC - PST518A    81-132
1408 0454 IC - UPC358G    73-140
1408 0471 IC - TCA955   73-141
1408 0494 IC - MB3371P    73-142
1408 0526 IC - HA3-2525-5    81-133
1408 0562 IC - UPC4082G   81-134
1408 0565 IC - UPC311G    81-135
1408 0595 IC - NJM2904M   73-143
1408 0606 IC - PC339G     73-144
1408 0685 IC - MPC814G    81-136
1408 0790 IC - UPC324G    73-145
1408 0915 Resistor - 5V 0.5A   81-137
1408 0977 IC - MB4052PF   73-146
1408 0995 IC - STK6772  81-138
1408 1007 Regurator - uPC7812AHF    85-140
1408 1008 Regurator - uPC7812AHF    85-141
1503 0141 Oscilator - CSA6.55MS11 77-131
1503 0333 Ceramic Oscillator - 6.0MG     73-147
1600 1038 Resistor - 1 Ohm 5T +-10% 85-142
1600 1095 Resistor - 120Ohm 1/8W +-5%    73-148
1600 1168 Resistor - 10MHz\2W  77-132

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 27 Parts Index



1600 1326 Resistor - 22 Ohm 3W +-5% 85-143
1600 1327 Resistor - 33 Ohm +-5%    85-144
1600 1553 Resistor - 47KOhm +-5% 2W 85-145
1600 1603 Resistor - 240 Ohm 10W +-5%    85-146
1600 1629 Thermo Fuse Resistor 85-147
1600 1631 Resistor - 0.1 Ohm 2W +-10%    85-148
1600 1639 Resistor - 1 Ohm 5T +-10% 87-119
1600 1640 Resistor - 6.8 Ohm 5T +-10%    87-120
1601 1400 Resistor - 10 Ohm 0.75W +-5%   85-149
1601 1862 Resistor - 100 Ohm 1/2W +-5%   85-150
1601 3944 Resistor - 82K Ohm 1/2W +-5%   85-151
1601 7374 Resistor Array - 4.7K Ohm 73-149
1601 7376 Resistor Array - 10k Ohm +-5% 1/8W  73-150
1601 7377 Resistor Array - 15k Ohm +-5% 1/8W  73-151
1601 8137 Variable Resistor - 1kOhm 85-152
1601 8145 Variable Resistor - 5k Ohm 0.5W     73-152
1601 8145 Variable Resistor - 5k Ohm 0.5W     81-139
1601 8146 Variable Resistor - 500 Ohm    81-140
1601 8157 Variable Resistor - 100k Ohm   73-153
1602 1501 Resistor - 0.1mF 120 Ohm  87-128
1604 0930 Capacitor - 100uF 50V     77-133
1604 1008 Capacitor - 35uF +-20% 25V     81-141
1604 1354 Capacitor - 100uF 10V     81-142
1604 1382 Capacitor - 10uF 50V 73-154
1604 1382 Capacitor - 10uF 50V 81-143
1604 1385 Capacitor -  47uF +-20% 50V    81-144
1604 1386 Capacitor - 100mF +-20% 50V    73-155
1604 1386 Capacitor - 100mF +-20% 50V    81-145
1604 1534 Capacitor - 100uF 200V    87-123
1604 1855 Capacitor - 4.7uF +-20% 25V    81-146
1604 1984 Capacitor - 1mF 16V  81-147
1604 2051 Capacitor - 330uF +-2% 25V     85-153
1604 2081 Capacitor - 1mF 50V  77-134
1604 2139 Capacitor - 2200uF +-20% 35V   85-154
1604 2209 Capacitor - 100uF 16V     77-135

1604 2215 Capacitor - 330mF 10V     85-155
1604 2246 Capacitor - 10uF +-20% 50V     85-156
1604 2301 Capacitor - 1000uF +-20% 10V   85-157
1604 2340 Capacitor - 1uF +-20% 50V 85-158
1604 2363 Capacitor - 220uF +-20% 25V    85-159
1604 2366 Capacitor - 22uF +-20% 50V     85-160
1604 2420 Capacitor - 1000uF +-20% 35V   85-161
1604 2519 Capacitor - 330uF +-2% 25V     85-162
1604 2520 Capacitor - 330uF +-2% 25V     85-163
1604 2528 Capacitor 100uF 50V  87-122
1605 0226 Capacitor - 1000pF 50V    73-156
1605 0226 Capacitor - 1000pF 50V    81-148
1605 0234 Capacitor - 220pF 50V     73-157
1605 0304 Capacitor - 2200pF +-10% 50V   77-136
1605 0359 Capacitor - 22pF 50V 81-149
1605 0365 Capacitor - 3pF 50V  81-150
1605 0426 Capacitor - 470PF +-10% 500V   85-164
1605 0491 Capacitor - 230pF 50V     81-151
1605 1455 Capacitor - 470pF 25V     77-138
1606 0915 Capacitor - 100pF 50V     85-165
1606 0930 Capacitor - 2200pF 500V   85-166
1606 1016 Capacitor - 1000pF 500V   85-167
1606 1121 Capacitor - 0.1uF 25V     85-168
1606 1139 Capacitor - 0.01uF +-20%  73-158
1606 1139 Capacitor - 0.01uF +-20%  77-137
1606 1139 Capacitor - 0.01uF +-20%  81-152
1606 1162 Capacitor - 0.22uF AC250V 85-169
1606 1178 Capacitor - 0.01uF 50V    85-170
1606 1352 Capacitor - 0.1uF    81-153
1606 1450 Capacitor - 10uF 50V 81-154
1606 1453 Capasitor - 0.1uF +80% -20% 25V     81-155
1606 1455 Capacitor - 470pF 25V     81-156
1606 1469 Capacitor - 0.1uF 50V     85-171
1606 1508 Capacitor - 10000pF 500V  85-172
1606 1572 Capacitor - 0.22uF +20%   85-173

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 28 Parts Index



1606 1628 Capacitor - 0.001mF 50V   85-174
1606 1638 Capacitor - 0.22mF 50V    73-159
1606 1723 Capacitor - 0.047uF +-5%  85-175
1606 1752 Capacitor - 0.022uF 250V  87-127
1606 1832 Capacitor - 0.015uF 25V +-5%   73-160
1606 1833 Capacitor - 0.022uF 25V +-5%   73-161
1606 1834 Capacitor - 0.033uF 25V +-5%   73-162
1606 1835 Capacitor - 0.1uF 25V +-5%     73-163
1607 0001 Coil - SN-8S-500   73-164
1607 0001 Coil - SN-8S-500   87-124
1607 0106 Coil - SBC-33 85-176
1607 0393 Ferrite Core    85-177
1607 0421 Coil - SP0615-220M2R0   77-139
1607 0582 Coil  85-178
1610 0286 Capacitor - 100pF 50V +-10%    77-140
1611 2100 Resistor - 10 Ohm 1/8T    85-179
1611 2101 Resistor - 100 Ohm 1/8W   85-180
1611 2102 Resistor - 1K Ohm 1/8W +-5%    85-181
1611 2103 Resistor - 10k Ohm 1/8T +5%    85-182
1611 2104 Resistor - 1.5K Ohm 1/8W +-5%  85-183
1611 2133 Resistor - 13K Ohm 1/8W   85-202
1611 2152 Resistor - 1.5K Ohm 1/8W +-5%  85-184
1611 2153 Resistor - 15K Ohm 1/8W   85-185
1611 2182 Resistor - 1.8K Ohm 1/8W +-5%  85-186
1611 2222 Resistor - 2.2k Ohm 1/8T +5%   85-187
1611 2223 Resistor - 22k Ohm 1/8T +5%    85-188
1611 2273 Resistor - 27k Ohm 1/8W   85-189
1611 2332 Resistor - 3.3K Ohm 1/8W  85-190
1611 2390 Resistor - 39 Ohm 1/8W +-5%    85-191
1611 2471 Resistor - 470 Ohm 1/8W +-5%   85-192
1611 2472 Resistor - 4.7K Ohm 1/8W  85-193
1611 2562 Resistor - 5.6k Ohm 1/8T +5%   85-194
1611 2822 Resistor - 8.2K Ohm 1/8W +-5%  85-195
1611 2910 Resistor - 91 Ohm 1/8W +-5%    85-196
1611 4102 Resistor - 1K Ohm 1/4T +-5%    85-197

1611 4103 Resistor - 10k Ohm 1/4T +-5%   85-198
1611 4391 Resistor - 390 Ohm 1/4T +-5%   85-199
1611 4473 Resistor - 47K Ohm 1/4T +-5%   85-200
1611 4511 Resistor - 510 Ohm 1/4T +5%    87-125
1611 4822 Resistor - 8.2k Ohm 1/4T +-5%  85-201
1611 4911 Resistor - 910 Ohm 1/4T 5%     87-126
1611 6222 Resistor - 2.2K Ohm 1/2T +-5%  73-165
1611 6331 Resistor - 330 Ohm 1/2T   73-166
1611 6361 Resistor - 360 Ohm 1/8T +-5%   73-167
1630 2100 Resistor - 10 Ohm 1/8W +-5%    81-157
1630 2101 Resistor - 100 Ohm 1/8W   77-141
1630 2101 Resistor - 100 Ohm 1/8W   81-158
1630 2102 Resistor - 1K Ohm 1/8W +-5%    73-168
1630 2102 Resistor - 1K Ohm 1/8W +-5%    77-142
1630 2102 Resistor - 1K Ohm 1/8W +-5%    81-159
1630 2103 Resistor - 10K Ohm 1/8W   73-169
1630 2103 Resistor - 10K Ohm 1/8W   81-160
1630 2104 Resistor - 100K Ohm 1/8W +-5%  73-170
1630 2113 Resistor - 11K Ohm 1/8W +-5%   73-171
1630 2113 Resistor - 11K Ohm 1/8W +-5%   81-161
1630 2122 Resistor - 1.2KOhm 1/8W +-5%   73-172
1630 2122 Resistor - 1.2KOhm 1/8W +-5%   81-162
1630 2123 Resistor - 12KOhm 1/8W +-5%    73-173
1630 2133 Resistor - 13KOhm 1/8W +-5%    73-174
1630 2133 Resistor - 13KOhm 1/8W +-5%    81-163
1630 2151 Resistor - 1.5KOhm 1/8W +-5%   73-175
1630 2151 Resistor - 1.5KOhm 1/8W +-5%   81-164
1630 2152 Resistor - 1.5K Ohm 1/8W +-5%  73-176
1630 2152 Resistor - 1.5K Ohm 1/8W +-5%  81-165
1630 2153 Resistor - 15k Ohm 1/8W +-5%   81-166
1630 2154 Resistor - 150K Ohm 1/8W +-5%  81-167
1630 2201 Resistor - 200 Ohm +-5% 1/8W   81-168
1630 2202 Resistor - 2K Ohm 1/8W +-5%    81-169
1630 2203 Resistor - 20K Ohm   73-177
1630 2203 Resistor - 20K Ohm   81-170

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 29 Parts Index



1630 2220 Resistor - 22 Ohm 1/8W +-5%    81-171
1630 2221 Resistor - 220 Ohm   73-178
1630 2222 Resistor - 2.2K Ohm 1/8W  77-143
1630 2222 Resistor - 2.2K Ohm 1/8W  81-172
1630 2223 Resistor - 22K Ohm 1/8W +-5%   73-179
1630 2223 Resistor - 22K Ohm 1/8W +-5%   81-173
1630 2242 Resistor - 2.4K Ohm 1/8W  73-180
1630 2242 Resistor - 2.4K Ohm 1/8W  77-144
1630 2242 Resistor - 2.4K Ohm 1/8W  81-174
1630 2243 Resistor - 24K Ohm 1/8W +-5%   73-181
1630 2243 Resistor - 24K Ohm 1/8W +-5%   81-175
1630 2244 Resistor - 240KOhm 1/8W +-5%   73-182
1630 2271 Resistor - 270 Ohm - 1/8W 81-176
1630 2273 Resistor - 27k Ohm 1/8W +-5%   81-177
1630 2302 Resistor - 3K Ohm 1/8W +-5%    73-183
1630 2302 Resistor - 3K Ohm 1/8W +-5%    81-178
1630 2330 Resistor - 33 Ohm 1/8W +-5%    73-184
1630 2330 Resistor - 33 Ohm 1/8W +-5%    77-145
1630 2330 Resistor - 33 Ohm 1/8W +-5%    81-179
1630 2331 Resistor - 330 Ohm 1/8W +-5%   81-180
1630 2332 Resistor - 3.3K Ohm 1/8W +-5%  73-185
1630 2332 Resistor - 3.3K Ohm 1/8W +-5%  81-181
1630 2333 Resistor - 33KOhm 1/8W +-5%    73-186
1630 2333 Resistor - 33KOhm 1/8W +-5%    81-182
1630 2334 Resistor - 330KOhm   73-187
1630 2361 Resistor - 360Ohm    73-188
1630 2362 Resistor - 3.6K Ohm 1/8W +-5%  73-189
1630 2392 Resistor - 3.9K Ohm  73-190
1630 2393 Resistor - 39KOhm 1/8W +-5%    73-191
1630 2393 Resistor - 39KOhm 1/8W +-5%    81-183
1630 2432 Resistor - 4.3KOhm 1/8W +-5%   73-192
1630 2472 Resistor - 4.7K Ohm 1/8W +-5%  73-193
1630 2472 Resistor - 4.7K Ohm 1/8W +-5%  77-146
1630 2472 Resistor - 4.7K Ohm 1/8W +-5%  81-184
1630 2473 Resistor - 47KOhm 1/8W +-5%    73-194
1630 2473 Resistor - 47KOhm 1/8W +-5%    77-147

1630 2473 Resistor - 47KOhm 1/8W +-5%    81-185
1630 2510 Resistor - 51 Ohm 1/8W    77-148
1630 2511 Resistor - 510 Ohm 1/8W +-5%   77-149
1630 2511 Resistor - 510 Ohm 1/8W +-5%   81-186
1630 2512 Resistor - 5.1k Ohm 1/8W +-5%  81-187
1630 2513 Resistor - 51KOhm 1/8W +-5%    73-195
1630 2514 Resistor - 510KOhm 1/8W +-5%   73-196
1630 2562 Resistor - 5.6K Ohm  73-197
1630 2620 Resistor - 62 Ohm 1/8W +-5%    81-188
1630 2623 Resistor - 62K Ohm +-5%   81-189
1630 2680 Resistor - 68 Ohm 1/8W +-5%    81-190
1630 2683 Resistor - 68K Ohm 1/8W +-5%   73-198
1630 2683 Resistor - 68K Ohm 1/8W +-5%   81-191
1630 2752 Resistor - 7.5KOhm 1/8W +-5%   73-199
1630 2821 Resistor - 820 Ohm 1/8W +-5%   81-192
1630 2822 Resistor - 8.2K Ohm  73-200
1630 2822 Resistor - 8.2K Ohm  81-193
1630 2823 Resistor - 82KOhm 1/8W +-5%    73-201
1630 2824 Resistor - 820KOhm 1/8W +-5%   73-202
1630 2912 Resistor - 9.1KOhm   73-203
1802 2800 Grounding Wire  67-118

Part No. Description
Page  and
Index No.

Part No. Description
Page  and
Index No.

C216 30 Parts Index





PN:RCPC2200

C224 
PARTS CATALOG





DOCUMENTATION HISTORY
REV. NO. DATE COMMENT

* 10/95 Original Printing
1 2/98 Reprint

LEGEND

PRODUCT CODE COMPANY
GESTETNER RICOH SAVIN

C224 5327 VT2200 3200DNP





C224 PARTS CATALOG
TABLE OF CONTENTS

 C224 PARTS LOCATION AND LIST
 1. Exterior (C224) ................................................................    2
 2. Frame (C224) ..................................................................    4
 3. Drive Section 1 (C224) ....................................................    6
 4. Drive Section 2 (C224) ...................................................    8
 5. Paper Table (C224) ........................................................  10
 6. Paper Table Drive (C224)................................................  12
 7. Paper Feed And Separation Roller (C224) .....................  14
 8. Paper Separation Roller (C224) ......................................  16
 9. Paper Feed Drive (C224) ................................................  18
10. 2nd Feed Roller (C224) ...................................................  20
11. 2nd Feed Drive (C224) ....................................................  22
12. Press Roller (C224) .........................................................  24
13. Air Knife Section (C224) ..................................................  26
14. Paper Delivery 1 (C224) ..................................................  28
15. Paper Delivery 2 (C224) ..................................................  30
16. Delivery Table (C224)......................................................  32
17. Drum Section 1 (C224)....................................................  34
18. Drum Section 2 (C224)....................................................  36
19. Drum Section 3 (C224)....................................................  38
20. Drum Section 4 (C224)....................................................  40
21. Scanner Section 1 (C224) ...............................................  42
22. Scanner Section 2 (C224) ...............................................  44
23. Scanner Section 3 (C224) ...............................................  46

24. Scanner Section 4 (C224) ...............................................  48
25. Plotter/Master Feed Section 1 (C224) .............................  50
26. Plotter/Master Feed Section 2 (C224) .............................  52
27. Plotter/Master Feed Section 3 (C224) .............................  54
28. Plotter/Master Feed Section 4 (C224) .............................  56
29. Master Eject Section 1 (C224).........................................  58
30. Master Eject Section 2 (C224).........................................  60
31. Master Eject Section 3 (C224).........................................  62
32. Electrical Section (C224) .................................................  64
33. Table/Drum Box (C224)...................................................  66
34. Decal And Document (C224)...........................................  68
35. Accessories And Special Tools (C224) ...........................  72

C224 PARTS INDEX
Parts Index.........  ..................................................................  2

 TAPE MARKER C532 PARTS LOCATION AND LIST
 1. Exterior (C532) ................................................................  2
 2. Decal (C532) ...................................................................  4

 TAPE MARKER C532 PARTS INDEX
 Parts Index...........................................................................  2





C224  
PARTS LOCATION AND LIST





This section instructs you as to the numbers and names of parts on this machine.



 1. EXTERIOR (C224)

C224 2 Parts Location and List



  1 C217 2454 Rear Cover Cap- Large  1
  2 C218 2455 Master Eject Door  1
  3 C217 2455 Key Counter Cover  1
  4 C203 2130 Master Eject Cover  1
  5 C224 3077 Original Tray  1
  6 AG07 0004 Magnetic Catch  1
  7 C224 2720 Operation Panel Ass’y - LT  1
  7 C224 2725 Operation Panel Ass’y - A4  1
  8 C203 2431 Rear Bracket  1
  9 C203 2430 Rear Cover Bracket  1
 10 C224 2415 Rear Cover  1
 11 C224 2462 Decal - Original Table  1
 12 C217 2453 Rear Cover Cap- Small  1
 13 C224 2771 Decal - Drum Replacement  1
 14 C224 2436 Plotter Cover  1
 15 C224 2431 Paper Feed Support Cover  1
 16 C218 2825 Decal - Master Eject Open  1
 17 C224 2742 Decal - Drum Operation  1
 18 C224 2701 Front Cover - LT  1
 18 C224 2711 Front Cover - A4  1
 19 C224 2766 Decal - Counter  1
 20 C213 2406 Lower Hinge - Front Door  1
 21 C216 2405 Upper Hinge - Front Door  1
 22 C224 2705 Front Door Ass’y  1
    
    
    
    
    
    
    
    
    
    
    

100 0433 0080Z Tapping Screw - M3x8
101 0323 0100Z Philips Sunken Head Screw - M3x10
102 0314 0080Z Philips Screw - 4x8
103 0801 1004 Screw - M4x4
104 0344 0080D Philips Truss Head Screw - M4x8
105 0434 0082Z Tapping Screw - M4x8
106 0951 3006Z Philips Screw With Flat Washer - M3
107 0965 3010Z Tapping Screw W/t Flat Washer-m3x10
108 0354 0050D Screw - M4x5
109 0343 0060D Philips Truss Head Screw - M3x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 1. EXTERIOR (C224)

C224 3 Parts Location and List



 2. FRAME (C224)

C224 4 Parts Location and List



  1 C203 3037 Slide Rail  1
  2 C203 2090 Front Stay  1
  3 C203 2759 Master Cutter Decal  1
  4 C201 3004 Stopper Stud  1
  5 C224 2117 Right Grip - Paper Delivery  1
  6 C219 2057 Right Fixing Plate  1
  7 C215 4510 Drum Release Knob Ass’y  1
  8 C203 2120 Right Grip - Paper Feed  1
  9 C224 2107 Bottom Cover  1
 10 C203 2096 Bottom Stay Nut  4
 11 C222 2072 Bottom Stay  2
 12 C215 4514 Drum Lock Knob  1
 13 C224 2015 Image Processing Board Bracket  1
 14 C224 2112 Left Grip - Paper Feed  1
 15 C224 4520 Drum Lock Pin  2
 16 C200 3716 Cushion Shaft  1
 17 C219 2053 Left Fixing Plate  1
 18 C224 2052 Left Grip - Paper Delivery  1
 19 C200 3956 Middle Lever Spring  1
 20 C200 3953 Middle Lever  1
 21 C219 3950 Stepped Screw  4
 22 5054 0536 Magnet Catch Ass’y  1
 23 C200 3957 Lower Lever Spring  1
 24 C200 3954 Lower Lever  1
 25 C224 3509 Upper Lever  1
 26 C213 2048 Left Side Plate  1
 27 C215 4505 Drum Stopper Ass’y  1
 28 C215 4528 Plate Spring - Drum Rail  1
 29 C211 2023 Left Bracket - Operation Panel  1
 30 C219 2050 Front Stay  1
 31 C215 4533 Spring Plate  1
 32 C215 4502 Drum Rail Stay  1
 33 C201 2404 Operation Panel Bracket  2
 34 C215 4511 Dram Lock Lever  1
 35 C200 2232 Drive Shaft  1

 36 C213 2030 Magnet Catch Bracket  1
 37 C219 2112 Harness Stay  1
 38 5501 4719 Rubber Ring - Stopper  1
 39 C201 4604 Drum Rail Roller  2
 40 C215 4506 Stopper Base  1
 41 C201 4532 Drum Stopper Roller  1
 42 C201 4531 Drum Stopper Pawl  1
 43 C201 4533 Drum Stopper Spring  1
 44 C203 2020 Right Bracket - Operation Panel  1
 45 C203 4511 Spring Plate Supporter  1
 46 C203 4512 Grounding Spring Plate  1
 47 A030 1339 Plate Nut - Key Counter  1
 48 C215 4532 Locking Arm  1
 49 C207 2005 Seal - 30  1
 50 C215 4515 Drum Lock Link  1
 51 C224 3019 Grounding Plate  1
    
    
    
100 0314 0080Z Philips Screw - 4x8
101 0713 0050B Hexagon Nut - M5
102 0434 0100Z Pan Head Self-tapping Screw - M4x10
103 0704 0030W Toothed Washer - M3
104 0315 0120Z Philips Screw - 5x12
105 0801 1004 Screw - M4x4
106 0951 5030Z Philips Screw With Flat Washer - M5
107 0805 6009 Rubber Foot
108 0434 0080Z Tapping Screw - M4x8
109 0314 0060Z Philips Pan Head Screw - M4x6
110 1106 0554 Locking Support
111 0434 0080Z Tapping Screw - M4x8
112 0951 3006Z Philips Screw With Flat Washer - M3
113 0801 1135 Philips Pan Head Screw - M3x3
114 0720 0050Z Retaining Ring - M5
115 0622 0250E Spring Pin M2x250

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 2. FRAME (C224)

C224 5 Parts Location and List



 3. DRIVE SECTION 1 (C224)

C224 6 Parts Location and List



  1 C213 2218 Stud & Gear - 30T  1
  2 C203 4515 Drum Clamper Roller  2
  3 C200 4551 Slide Guide  2
  4 C207 4554 Solenoid Lever  2
  5 C200 4561 Clamper Spring  2
  6 C209 8234 Drum Lock Solenoid  2
  7 C224 2080 Solenoid Bracket  1
  8 C215 8116 Ink Detecting Board  1
  9 C213 6030 Reinforcement Plate  1
 10 C219 8119 Drum Relay Harness  1
 11 C201 2211 Stud  2
 12 C203 2304 Support Side Plate  1
 13 C209 4516 Slide Guide - Drive Shaft  1
 14 C200 2308 Image Shifting Arm - Small  1
 15 C200 2311 Image Shifting Link  2
 16 C223 2217 Gear Shaft  1
 17 C215 4536 Ink Detecting Board Bracket  1
 18 C224 8061 Motor - DC25.8w  1
 19 C200 2248 Fixing Plate  1
 20 C219 2315 Tension Shaft  1
 21 C203 2317 Pulley - 26Z  1
 22 C203 2316 Timing Belt  1
 23 C203 2303 Snap Bushing  1
 24 C209 8234 Drum Lock Solenoid  1
 25 C200 2339 Brake Spring  1
 26 C200 2338 Gear - 20T  1
 27 C209 8280 Image Position Sensor  1
 28 C224 2321 Bracket - Image Shifting Unit  1
 29 C201 2221 Gear - 40T  1
 30 C201 2222 Coupled Gear - 20T & 60T  1
 31 C200 2331 Gear - 20T  2
 32 C200 2332 Gear - 16T  1
 33 C219 2226 Gear - 22Z  2
 34 C224 2302 Image Shifting Arm - Large  2
 35 C200 2266 Bearing Holder  2

 36 C201 5080 Separation Roller Pressure Spring  1
 37 C207 4555 Rubber Seal - 8x14x2  1
 38 C215 4517 Connector Lock Arm  1
 39 C215 4535 Connector Bracket  1
 40 C215 4537 Connector Lock Lever  1
 41 C215 4539 Connector Spring  2
 42 5403 2075 Stepped Screw  2
 43 C215 4538 Slid Lock Arm  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 3. DRIVE SECTION 1 (C224)

C224 7 Parts Location and List



100 0713 0050B Hexagon Nut - M5
101 0314 0080Z Philips Screw - 4x8
102 0622 0060E Spring Pin - 2x6mm
103 0623 0120E Spring Pin - M3x12
104 0951 3005Z Philips Pan Head Screw - M3 X 5
105 0951 3006Z Philips Screw With Flat Washer - M3
106 0314 0100Z Philips Screw - 4x10
107 0805 3104 Ball Bearing - 8x22x7mm
108 0960 4008Z Flange Head Screw - 4 X 8
109 0720 0080Z Retaining Ring - M8
110 0807 7013 Spacer - 10.2 X 14 X 0.2 Mm
111 0804 4046 Spring Pin - 4x16
112 0594 0080E Bolt - M4x8
113 0804 4048 Spring Pin - 4x20
114 0725 0100Z Retaining Ring - M10
115 0805 3134 Ball Bearing - 10x26x8mm
116 0720 0120Z Retaining Ring - M12
117 0740 3012 Ball Bearing - 12x28x8
118 0707 6040B Bushing - 6x4mm
119 0807 2071 Washer - 3.1x7x0.2mm
120 0573 0050E Hexagon Headless Set Screw - M3x5
121 0313 0040Z Philips Pan Head Screw - M3x4
122 0707 6080B Bushing - 6x8mm
123 0707 6120B Bushing - 6x12mm
124 0720 0040Z Retaining Ring - M4
125 0720 0050Z Retaining Ring - M5
126 0951 5008Z Philips Screw With Flat Washer-m5x8
127 0801 1135 Philips Pan Head Screw - M3x3
128 0623 0140E Spring Pin - 3x14mm
129 0313 0050Z Philips Screw - 3x5
130 0701 0030Z Flat Washer - M3

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

C224 7 Parts Location and List



 4. DRIVE SECTION 2 (C224)

C224 8 Parts Location and List



  1 C207 8451 Main Motor - DC80W  1
  2 C200 2221 Collar - Pressure Cam Shaft  1
  3 C224 2225 Joint Cam Shaft  1
  4 C200 2224 Plate Nut - Print Pressure Cam  1
  5 C213 5560 Print Pressure Cam  1
  6 C203 2312 Pulley  1
  7 C207 2209 Pulley - 60Z  1
  8 C203 2327 Pulley Flange  1
  9 C224 2326 Gear - 90Z  1
 10 AW02 0041 Photointerruptor  1
 11 C200 2267 Spacer  2
 12 C219 2217 Collar  1
 13 C203 8453 Rectification Brush  2
 14 C207 2210 Timing Belt - 100S4.5M297  1
 15 C203 2311 Gear Flange  1
 16 C203 2215 Gear - 18T  1
 17 C219 2214 Gear - 40Z  1
 18 C209 2216 Driver Shaft  1
 19 C203 2309 Pulse Disk  1
 20 C219 2205 Bracket - Drum Rotation Sensor  1
 21 C207 2207 Pulley - 12Z  1
 22 C207 2211 Bearing Stopper  1
 23 C203 2306 Support Side Plate - Aid  1
 24 C200 2232 Drive Shaft  1
    
    
    
    
    
    
    
    
    
    
    

100 0960 4008Z Flange Head Screw - 4 X 8
101 0713 0050B Hexagon Nut - M5
102 0574 0040E Hexagon Headless Set Screw - M4x4
103 0720 0080Z Retaining Ring - M8
104 0807 7013 Spacer - 10.2 X 14 X 0.2 Mm
105 0804 6092 Hexagonal Set Screw
106 0960 4008Z Flange Head Screw - 4 X 8
107 0595 0120E Socket Screw - M5X12
108 0740 3012 Ball Bearing - 12x28x8
109 0712 0060Z Hexagon Nut - M6
110 0807 7040 Spacer 12.5mm X 22mm X 0.5
111 0741 3908S Ball Bearing - 8x19x6
112 0314 0060Z Philips Pan Head Screw - M4x6
113 0315 0060Z Philips Screw - 5x6
114 0623 0200E Spring Pin - 3x20mm
115 0741 3807S Ball Bearing - 7x14x5
116 0804 4046 Spring Pin - 4x16
117 0574 0050E Hexagon Headless Set Screw - M4x5
118 0314 0120Z Philips Screw - 4x12
119 0314 0080Z Philips Screw - 4x8

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 4. DRIVE SECTION 2 (C224)

C224 9 Parts Location and List



 5. PAPER TABLE (C224)

C224 10 Parts Location and List



  1 5506 1536 Screw - M4X6  2
  2 5070 0923 Spring Washer - Rotating Table  1
  3 C200 5285 Side Pad  1
  4 C203 8204 Grounding Wire  1
  5 C201 5015 Seal - M10  2
  6 5506 1535 Right Side Pad  2
  7 C207 5279 Left Side Plate - Paper Feed  1
  8 C200 5274 Right Side Plate - Paper Feed  1
  9 5214 5235 Paper Feed Sensor  1
 10 C203 5087 Rubber Plate - Feed Table  1
 11 C215 5089 Paper Feed Table  1
 12 C213 2453 Decal - Paper Feed Table  1
 13 C203 5121 Bushing - 8x12x9mm  4
 14 5600 1107 Snap Retainer - 12  4
 15 C218 5054 Table Position Knob  1
 16 C203 5114 Bushing - 3x6x3mm  1
 17 C218 5116 Washer - 6x13x12mm  1
 18 C203 5113 Bushing - 6x9x3mm  1
 19 C203 8365 Grounding Wire  1
 20 C203 5131 Gear Cover  4
 21 C200 5335 Side Plate Slider  2
 22 C207 5028 Paper Feed Rack  2
 23 C203 5142 Rack Shaft  4
 24 5606 2310 Roller  4
 25 C224 5126 Right Rack - Paper Feed  1
 26 C200 5042 Rear Shaft - Paper Feed  1
 27 C203 5122 Front Shaft - Paper Feed  1
 28 C224 5094 Shielding Sheet  1
 29 5505 7197 Spring - Hinge - Inking  1
 30 5309 1023 Pinion Paper Feed Table  1
 31 C219 5079 Supporter  1
 32 C222 5121 Position Indicator  1
 33 C219 5073 Stepped Screw  2
 34 C224 5056 Hinge  2
 35 C201 5125 Shoulder Screw - M4  1

 36 C203 5119 Arm - Paper Feed Table  1
 37 AG07 0004 Magnetic Catch  1
 38 C224 2422 Paper Feed Table Cover (LT)  1
 38 C224 2426 Paper Feed Table Cover (A4)  1
 39 C224 2716 Decal - Paper Size - LT  1
 39 C224 2718 Decal - Paper Size - A4  1
 40 C224 5128 Left Rack - Paper Feed  1
 41 C224 2421 Paper Feed Table Cover (LT)  1
 41 C224 2426 Paper Feed Table Cover (A4)  1
 42 C209 5235 Paper Table Holder  1
 43 C215 5095 Seal  1
    
    
    
    
    
    
    
    
    
    
    
100 0701 0080Z Flat Washer - M8
101 0323 0100Z Philips Sunken Head Screw - M3x10
102 0313 0100Z Philips Pan Head Screw - M3x10
103 0951 4010Z Philips Screw With Flat Washer M4 X
104 0720 0040Z Retaining Ring - M4
105 0720 0060Z Retaining Ring - M6
106 0951 4008Z Philips Screw With Flat Washer M4x8
107 0710 0030Z Hex Nut 3
108 0701 0040Z Flat Washer - M4
109 0951 3006Z Philips Screw With Flat Washer - M3
110 0324 0060Z Philips Sunken Head Screw - M4x6
111 0433 0062W Hexagon Head Tapping Screw - M3x6
112 0314 0080Z Philips Screw - 4x8

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 5. PAPER TABLE (C224)

C224 11 Parts Location and List



 6. PAPER TABLE DRIVE (C224)

C224 12 Parts Location and List



  1 C203 5135 Bushing - 10x14x5.9  2
  2 C201 5051 Pinion - 24T  2
  3 C224 5162 Switch Bracket  1
  4 C223 5133 Paper Lift Shaft  1
  5 C218 3073 Timing Belt - B60S2M126  1
  6 C223 5093 Lift Motor Bracket  1
  7 C223 5097 Worm Wheel  1
  8 C223 5095 Worm Wheel  1
  9 C223 5096 Lift Gear  1
 10 C223 8213 DC Motor  1
 11 5506 6314 Mylar - Master Feed Table  1
 12 C203 5152 Safety Switch Shaft  1
 13 C224 5158 Safety Switch Plate  1
 14 5506 4608 Bushing - Paper Hold/down Roller -  1
 15 C203 5153 Safety Switch Actuator  1
 16 5607 3906 Safety Switch Spring  1
 17 C223 5099 Worm Gear Shaft  1
 18 C223 5091 Gear Shaft  1
 19 C223 5126 Timing Pulley  1
 20 C224 5090 Motor Cover  1
 21 AB03 0216 Pulley - 15Z  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0951 4005Z Philips Screw With Flat Washer-m4x5
101 0313 0060Z Philips Pan Head Screw - M3x6
102 0720 0080Z Retaining Ring - M8
103 0624 0160E Spring Pin - 4x16mm
104 0624 0220E Spring Pin - 4x20mm
105 0574 0040E Hexagon Headless Set Screw - M4x4
106 0314 0080Z Philips Screw - 4x8
107 0720 0120Z Retaining Ring - M12
108 0807 4076 Washer - 8.2x6.1x0.3mm
109 0574 0040E Hexagon Headless Set Screw - M4x4
110 0960 4006Z Philips Flange Screw - M4x6
111 0951 3006Z Philips Screw With Flat Washer - M3
112 0720 0050Z Retaining Ring - M5
113 1204 2424 Micro Switch
114 0313 0140Z Philips Pan Head Screw - M3x14
115 0741 3706 Ball Bearing - 6x10x3

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 6. PAPER TABLE DRIVE (C224)

C224 13 Parts Location and List



 7. PAPER FEED AND SEPARATION ROLLER (C224)

C224 14 Parts Location and List



  1 C219 2306 Drum Sensor Bracket  1
  2 C224 5031 Spring - Feed Roller Pressure  1
  3 C224 5034 Spring Link  1
  4 5403 2075 Stepped Screw  1
  5 C224 5037 Feed Roller Holder  1
  6 C219 5030 Bushing  1
  7 C219 5029 Rear Bushing Shaft  2
  8 C219 5157 Adjusting Plate  1
  9 C203 5220 Gear - 18T  1
 10 C224 5073 Arm Balancer - Feed Roller  1
 11 C203 5200 Tension Roller  1
 12 5600 1081 Right Bushing - Paper Feed Roller  1
 13 C203 5215 Tension Spring  1
 14 C203 5055 Actuator - Paper Feed Table  1
 15 C203 5208 Tension Bracket  1
 16 C203 5201 Tension Arm  1
 17 5506 4169 Rubber Roller - Paper Feed  2
 18 C219 5158 Spring Link  1
 19 5507 6035 Timing Belt - 162XL  1
 20 5507 6032 Timing Belt Pulley - 30T  2
 21 C219 5025 Upper Roller Shaft  1
 22 5053 0419 Bushing - 10mm  1
 23 C219 5026 Pick-up Roller Shaft  1
 24 C203 5225 Spacer - Tension - Paper Feed  1
 25 C219 5033 Paper Feed Roller  1
 26 5600 1107 Snap Retainer - 12  1
 27 C203 5045 Bushing - 18x24x28mm  1
 28 AW02 0021 Photointerruptor - 175487-3  1
 29 C224 5041 Reverse Roller  1
    
    
    
    
    
    

101 0720 0040Z Retaining Ring - M4
102 0594 0080E Bolt - M4x8
103 0701 0040Z Flat Washer - M4
104 0713 0040B Hexagon Nut - M4
105 0720 0050Z Retaining Ring - M5
106 0574 0040E Hexagon Headless Set Screw - M4x4
107 0314 0080Z Philips Screw - 4x8
108 0314 0060Z Philips Pan Head Screw - M4x6
109 0434 0080Z Tapping Screw - M4x8
110 0951 3006Z Philips Screw With Flat Washer - M3
111 0804 4055 Pin
112 0805 3263 Bearing - 6 X 10 X 6mm
113 0554 0040E Allen Screw - M4x4
114 0720 0060Z Retaining Ring - M6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 7. PAPER FEED AND SEPARATION ROLLER (C224)

C224 15 Parts Location and List



 8. PAPER SEPARATION ROLLER (C224)

C224 16 Parts Location and List



  1 C201 5075 Guide Plate Bracket  2
  2 C224 2743 Cover - Paper Feed Lever  1
  3 C201 2425 Adjusting Lever  1
  4 C209 5220 Spacer - 4x20x6  1
  5 5501 8180 Plate Spring - Feed Roller Pressure  1
  6 C219 5152 Paper Feed Lever  1
  7 C224 2737 Decal - Paper Feed  1
  8 5507 6828 Rubber Plate - Feed Table  1
  9 5501 8195 Steel Ball 3/16,  1
 10 C219 2027 Lever Bracket - Paper Feed  1
 11 C224 2026 Pressure Lever Bracket  1
 12 C201 5077 Lower Separation Roller Ass’y  1
 13 C201 5090 Separation Roller Pressure Stud  2
 14 C203 5062 Left Arm - Separation  1
 15 C203 5086 Guide Plate  1
 16 C201 5080 Separation Roller Pressure Spring  2
 17 C203 5066 Right Arm - Separation  1
 18 C203 2728 Decal - Paper Separator  2
 19 C201 5086 Spring Plate - Right  1
 20 C201 5084 Right Bracket - Separation Pressure  1
 21 C201 5089 Washer - M6  2
 22 C201 5088 Separation Pressure Lever  2
 23 5403 2075 Stepped Screw  2
 24 C201 5083 Left Bracket - Separation Pressure  1
 25 C201 5082 Spring Plate - Left  1
 26 5507 6060 Guide Screw - Front Plate  1
 27 C200 5106 Paper Feed Pressure Spring  1
 28 5507 6058 Spring Hook - Separator Pressure  1
 29 5507 6055 Front Guide Plate  1
    
    
    
    
    
    

100 0314 0080Z Philips Screw - 4x8
101 0801 1004 Screw - M4x4
102 0323 0100Z Philips Sunken Head Screw - M3x10
103 0951 3006Z Philips Screw With Flat Washer - M3
104 0713 0040B Hexagon Nut - M4
105 0314 0120Z Philips Screw - 4x12
106 0951 4008Z Philips Screw With Flat Washer M4x8
107 0434 0080Z Tapping Screw - M4x8
108 0951 3005Z Philips Pan Head Screw - M3 X 5
109 0434 0080Z Tapping Screw - M4x8

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 8. PAPER SEPARATION ROLLER (C224)

C224 17 Parts Location and List



 9. PAPER FEED DRIVE (C224)

C224 18 Parts Location and List



  1 5501 5929 Spacer - 5.2 Mm x 16 Mm x 1  1
  2 C203 5194 Shoulder Screw - M4  1
  3 C219 5127 Sector Gear Shaft  1
  4 C219 5122 Paper Feed Sector Cam  1
  5 C224 5101 Sector Gear  1
  6 5600 1086 Spacer - 10.2 x 20  1
  7 C200 5222 Sector Spring  1
  8 C200 5205 Paper Feed Spring  1
  9 C219 5105 Sector Gear Stopper  1
 10 C203 5170 Feed Cam Shaft  1
 11 C213 5110 Paper Feed Cam  1
 12 C219 5108 Sector Stopper - Feed Roller  1
 13 C200 5235 Paper Feed Solenoid Spring  1
 14 C209 8262 Release Solenoid  1
 15 C200 5226 Link - Paper Feed Solenoid  1
 16 C200 5225 Bracket - Paper Feed Solenoid  1
 17 C219 2073 Stopper Stud - Paper Feed  1
 18 C201 5101 Link  1
 19 C223 2229 Feed Cam Gear  1
 20 C213 5120 Second Feed Roller Cam  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0725 0220Z Retaining Ring - M22
101 0740 3007 Ball Bearing - 7x19x6mm
102 0807 5004 Washer
103 0713 0040B Hexagon Nut - M4
104 0807 7018 Washer - M10
105 0720 0060Z Retaining Ring - M6
106 0720 0080Z Retaining Ring - M8
107 0701 0040Z Flat Washer - M4
108 0807 7013 Spacer - 10.2 X 14 X 0.2 Mm
109 0712 0060Z Hexagon Nut - M6
110 0594 0060E Socket Screw - 4x6
111 0807 7055 Holder - Main Shaft
112 0741 3807S Ball Bearing - 7x14x5
113 0720 0040Z Retaining Ring - M4
114 0623 0100E Spring Pin - 3x10mm
115 0951 4006Z Philips Screw With Flat Washer - M4
116 0313 0040Z Philips Pan Head Screw - M3x4
117 0713 0050B Hexagon Nut - M5

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

 9. PAPER FEED DRIVE (C224)

C224 19 Parts Location and List



10. 2ND FEED ROLLER (C224)

C224 20 Parts Location and List



  1 C200 5150 Busing - 7x18x9mm  1
  2 C200 5137 Left Bracket - Guide Plate  1
  3 5505 6528 Spring - Press Roller  1
  4 C200 5154 Left Spring Arm  1
  5 C201 5125 Shoulder Screw - M4  1
  6 C219 5008 Upper Feed Roller  1
  8 C200 5155 Right Spring Arm  1
  9 C219 5006 Upper Feed Roller  1
 10 C201 5134 Bearing Holder  2
 11 C200 5153 Bushing Supporter  2
 12 C207 5231 Gear - 2nd Feed Roller  1
 13 C224 5515 Pressure On/off Lever  1
 14 5600 1080 Bush - Paper Feed Roller - Left  1
 15 C201 5505 Height Sensor Bracket  1
 16 C200 5504 Paper Detecting Pin  2
 17 C200 5503 Paper Detecting Shaft  1
 18 C224 5230 Lower Feed Roller  1
 19 C203 5198 Feed Roller Brake Ass’y  1
 20 5501 8328 Spring - Feed Roller Brake  1
 21 C224 5124 Lower Guide Plate  1
 22 C200 5138 Right Bracket - Guide Plate  1
 23 C207 5125 Guide Plate Spacer  2
 24 C213 2034 Counter Sensor Shaft  1
 25 C219 5003 Upper Guide Plate  1
 26 C201 5139 Lower Shaft - Feed Roller  1
 27 AW02 0021 Photointerruptor - 175487-3  1
 28 C224 5122 Lower Guide Plate  1
    
    
    
    
    
    
    
    

100 0720 0060Z Retaining Ring - M6
101 0314 0080Z Philips Screw - 4x8
102 0740 3010 Ball Bearing - 10x26x8mm
103 0720 0050Z Retaining Ring - M5
104 0314 0200Z Philips Screw - 4x20
105 0573 0050E Hexagon Headless Set Screw - M3x5
106 0314 0100Z Philips Screw - 4x10
107 0313 0050Z Philips Screw - 3x5
108 0801 1004 Screw - M4x4
109 0951 4006Z Philips Screw With Flat Washer - M4

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

10. 2ND FEED ROLLER (C224)

C224 21 Parts Location and List



11. 2ND FEED DRIVE (C224)

C224 22 Parts Location and List



  1 C219 5109 Feed Sector Stopper  1
  2 C201 5101 Link  1
  3 C219 2075 Feed Gear Stopper Shaft  1
  4 C200 5222 Sector Spring  1
  5 C219 5106 Sector Gear Stopper  1
  6 C203 5184 Sector Gear  1
  7 C200 5223 Lift Cam  1
  8 C219 5120 Feed Cam Shaft  1
  9 C224 5142 Feed Roller Arm  1
 10 C201 5145 Lift Arm Spring  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0720 0080Z Retaining Ring - M8
101 0720 0040Z Retaining Ring - M4
102 0713 0050B Hexagon Nut - M5
103 0807 7018 Washer - M10
104 0594 0060E Socket Screw - 4X6
105 0701 0040Z Flat Washer - M4
106 0951 4010Z Philips Screw With Flat Washer M4 X
107 0740 3808 Ball Bearing - 8x16x5mm
108 0713 0040B Hexagon Nut - M4
109 0804 6090 Hexagon Bolt - M4
110 0585 0100Z Bolt - M5x10
111 0701 0050Z Flat Washer - M5

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

11. 2ND FEED DRIVE (C224)

C224 23 Parts Location and List



12. PRESS ROLLER (C224)

C224 24 Parts Location and List



  1 C200 5566 Pressure On/off Lever  1
  2 C200 5526 Print Pressure Bushing  2
  3 C200 5565 Print Pressure Stopper  1
  4 5501 7559 Spring - Master Feed  1
  5 C219 8262 Release Solenoid  1
  6 C200 6002 Adjusting Arm  1
  7 C224 5553 Right Arm - Print Pressure  1
  8 C203 5505 Print Pressure Shaft  1
  9 C203 5507 Shielding Plate  1
 10 C224 5552 Left Arm - Print Pressure  1
 11 5053 0223 Bushing - 8mm  1
 12 C224 2034 Sensor Bracket  1
 13 C224 5554 Press Roller Ass’y  1
 14 C213 6050 Exit Pawl  1
 15 C213 6003 Pawl Shaft  1
 16 C200 6004 Exit Pawl Lever  1
 17 C224 2225 Joint Cam Shaft  1
 18 C200 2224 Plate Nut - Print Pressure Cam  1
 19 C213 5560 Print Pressure Cam  1
 20 C200 5541 Print Pressure Arm  1
 21 C209 5543 Press Roller Spring Link  1
 22 5607 3261 Print Pressure Spring  1
 23 5607 2814 Roller Spring  1
 24 C201 5550 Printing Pressure Stay  1
 25 C224 6004 Pawl Cam  1
 26 C219 5557 Rear Guide Plate  2
 27 C224 5555 Press Roller  1
 28 C209 5521 Joint Shaft  1
 29 AW02 0021 Photointerruptor - 175487-3  1
    
    
    
    
    
    

100 0740 3206 Ball Bearing - 6x19x6
101 0623 0100E Spring Pin - 3x10mm
102 0700 0060G Flat Washer - M6
103 0594 0060E Socket Screw - 4X6
104 0584 0121Z Hexagon Bolt - M4x12
105 0710 0040Z Hex Nut 4
106 0313 0060Z Philips Pan Head Screw - M3x6
107 0951 4008Z Philips Screw With Flat Washer M4x8
108 0720 0060Z Retaining Ring - M6
109 0720 0120Z Retaining Ring - M12
110 0314 0080Z Philips Screw - 4x8
112 0314 0100Z Philips Screw - 4x10
113 0720 0080Z Retaining Ring - M8
114 0804 6092 Hexagonal Set Screw
115 0713 0050B Hexagon Nut - M5
116 0720 0040Z Retaining Ring - M4
117 0433 0080Z Tapping Screw - M3x8
118 0593 0080E Bolt - M3x8
119 0804 6101 Hexagon Bolt - M3
120 0740 3007 Ball Bearing - 7x19x6mm
121 0701 0040Z Flat Washer - M4
122 0586 0451Z Hexagon Bolt - M6x45

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

12. PRESS ROLLER (C224)

C224 25 Parts Location and List



13. AIR KNIFE SECTION (C224)

C224 26 Parts Location and List



  1 C213 6037 Air Piston Ass’y  1
  2 C213 6038 Piston Link  1
  3 C209 6213 Piston Pin - Air Pump  1
  4 AA06 3014 Spring - Supply Tube  1
  5 C213 6042 Piston Valve  1
  6 C213 6041 O-Ring - 33.7  1
  7 C213 6043 Air Pump Cylinder  1
  8 C209 4713 Hose Band  1
  9 C224 6033 Pump Drive Gear  1
 10 C213 6030 Reinforcement Plate  1
 11 C209 4711 Hose Band  1
 12 C219 6219 Air Hose  1
 13 5506 6073 Stopper - Holder - Master Hold/down  1
 14 C200 5526 Print Pressure Bushing  1
 15 C213 6050 Exit Pawl  1
 16 C213 6003 Pawl Shaft  1
 17 C209 6225 Hose Clamp  1
 18 C200 6004 Exit Pawl Lever  1
 19 C213 6040 Piston  1
 20 5053 0223 Bushing - 8mm  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0720 0030Z Retaining Ring - M3
101 0313 0060Z Philips Pan Head Screw - M3x6
102 0960 4008Z Flange Head Screw - 4 X 8
103 0960 5008Z Philips Flange Screw - M5x8
104 0720 0060Z Retaining Ring - M6
105 0584 0121Z Hexagon Bolt - M4x12
106 0710 0040Z Hex Nut 4
107 0584 0121Z Hexagon Bolt - M4x12
108 0593 0080E Bolt - M3x8

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

13. AIR KNIFE SECTION (C224)

C224 27 Parts Location and List



14. PAPER DELIVERY 1 (C224)

C224 28 Parts Location and List



  1 C200 6058 Gear - 28T  1
  2 5070 0719 Bushing - 10 Mm  1
  3 C203 6064 Idol Shaft  1
  4 C200 6060 Timing Belt - 170XL  1
  5 C200 6059 Pulley - 25T  1
  6 C224 6060 Vacuum Drive Bracket  1
  7 C203 6070 Left Bracket  1
  8 C203 6076 Slider Roller  2
  9 C219 6084 Antistatic Brush  1
 10 C213 6201 Shelter Plate  1
 11 C203 6077 Leaf Spring  1
 12 C213 6081 Paper Delivery Plate  1
 13 C203 6073 Right Bracket  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0720 0080Z Retaining Ring - M8
101 0623 0180E Spring Pin - 3x18mm
102 0314 0080Z Philips Screw - 4x8
103 0313 0040Z Philips Pan Head Screw - M3x4

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

14. PAPER DELIVERY 1 (C224)

C224 29 Parts Location and List



15. PAPER DELIVERY 2 (C224)

C224 30 Parts Location and List



  1 C224 6019 Idler Roller Shaft  1
  2 C207 6011 Transport Belt  4
  3 C219 6008 Driven Roller - Transport Belt  4
  4 C224 8106 Paper Exit Unit Harness  1
  5 C213 6005 Vacuum Plate  1
  6 1403 0456 Photosensor - Ee-sb5-c3  2
  7 C203 6065 Pulley Flange  1
  8 C213 6017 Vacuum Duct  1
  9 C219 6080 Adjusting Lever Shaft  1
 10 C219 8204 Vacuum Fan Motor - DC24V 0.3A  1
 11 C224 6009 Drive Roller - Transport Belt  1
 12 C224 6001 Vacuum Plate Base  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0720 0080Z Retaining Ring - M8
101 0807 7013 Spacer - 10.2 x14 x0.2 Mm
102 0434 0060Z Tapping Screw - M4x6
103 0313 0100Z Philips Pan Head Screw - M3x10
104 0960 4008Z Flange Head Screw - 4x8
105 0805 3452 Ball Bearing - 10x22x6mm
106 0594 0080E Bolt - M4x8
107 0554 0040E Allen Screw - M4x4
108 0623 0160E Spring Pin - 3x16mm

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

15. PAPER DELIVERY 2 (C224)

C224 31 Parts Location and List



16. DELIVERY TABLE (C224)

C224 32 Parts Location and List



  1 C203 6123 Guide Slider  2
  2 C213 6118 Left Guide Plate  1
  3 C203 6122 Guide Plate Slider  2
  4 C207 6125 Guide Plate Spring  2
  5 C207 6132 Support End Fence  1
  6 C203 6129 End Fence Support Rail  1
  7 C213 6119 Right Guide Plate  1
  8 C203 6115 Guide Plate Rail  1
  9 C203 6132 End Fence Support Shaft  3
 10 C203 6124 Guide Plate Bracket  2
 11 C203 6139 Sponge Seal - 4x12x200  1
 12 C203 6078 Delivery Table Stopper  2
 13 C207 6104 Delivery Table - A4  1
 13 C207 6220 Delivery Table - LT  1
 14 C203 6138 Antistatic Bracket  1
 15 C224 6150 End Fence  1
 16 C203 6147 Leaf Spring  1
 17 C203 6134 End Fence Support Slider  1
 18 C203 6135 Support Bracket  1
 19 C224 2445 Paper Delivery Cover  1
 20 C203 6143 Delivery Table Fence  1
 21 C224 2447 Paper Delivery Cover Sheet  1
 22 C201 6115 Fence Sponge  1
 23 C203 6125 Guide Plate Spring  1
    
    
    
    
    
    
    
    
    
    
    

100 0314 0080Z Philips Screw - 4x8
101 0433 0082Z Tapping Screw - M3x8
102 0720 0030Z Retaining Ring - M3
103 0313 0060Z Philips Pan Head Screw - M3x6
104 0704 0030W Toothed Washer - M3
105 0433 0062W Hexagon Head Tapping Screw - M3x6
106 0951 4008Z Philips Screw With Flat Washer M4x8
107 0313 0060W Philips Pan Head Screw - M3x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

16. DELIVERY TABLE (C224)

C224 33 Parts Location and List



17. DRUM SECTION 1 (C224)

C224 34 Parts Location and List



  1 5507 6624 Bushing - 8x16x45mm  2
  2 C200 4852 Gear - 50T  1
  3 C200 4814 Bushing - 6x10x55mm  1
  4 C200 4864 Bracket - Ink Supply Solenoid  1
  5 C201 8062 Ink Supply Solenoid  1
  6 5607 3705 Drive Spring  1
  7 C200 4862 Ink Stopper  1
  8 C200 4861 Pump Clutch Sleeve  1
  9 C201 4067 Pump Clutch Collar  1
 10 C201 4677 Clutch Bracket  1
 11 C224 4670 Ink Pump Ass’y  1
 12 C200 4928 Seal - 0.5x14x9  1
 13 C201 4639 Ink Holder Handle  1
 14 C201 4682 Ink Cartridge Spring  1
 15 C200 4924 Right Shaft - Ink Holder  1
 16 C203 4553 Ink Holder  1
 17 C200 4923 Left Shaft - Ink Holder  1
 18 C200 4926 Ink Holder Cam  1
 19 C200 4813 Support Plate - Ink Antechamber  1
 20 C213 4810 Ink Antechamber  1
 21 C201 4676 Clutch Spring  1
 22 C209 4674 Gear - 25Z  1
 23 C200 4867 Gear - 50T  1
 24 C557 4817 Ink Tube  1
    
    
    
    
    
    
    
    
    
    
    

100 0595 0080Z Bolt - M5x8
101 0951 4006Z Philips Screw With Flat Washer - M4
102 0313 0040Z Philips Pan Head Screw - M3x4
103 0707 4160B Bushing - 4x16mm
104 0960 4006Z Philips Flange Screw - M4x6
105 0951 4020Z Philips Screw With Flat Washer - M4
106 0623 0080E Spring Pin - 3x8mm
107 0574 0050E Hexagon Headless Set Screw - M4x5
108 0434 0080Z Tapping Screw - M4x8
109 0720 0060Z Retaining Ring - M6
110 0314 0060Z Philips Pan Head Screw - M4x6
111 0951 4010Z Philips Screw With Flat Washer M4x10
112 0808 0021 Rubber Ring
113 0720 0050Z Retaining Ring - M5

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

17. DRUM SECTION 1 (C224)

C224 35 Parts Location and List



18. DRUM SECTION 2 (C224)

C224 36 Parts Location and List



  1 C201 4621 Drum Side Plate  1
  2 C200 4622 Side Plate Cover - Drum  1
  3 C200 4914 Drum Stopper Spring  1
  4 C200 4912 Drum Stopper Bracket  1
  5 C203 4532 Drum Stopper  1
  6 C200 4913 Drum Stopper Shaft  1
  7 C200 4623 Rear Cover - Drum Side Plate  1
  8 5413 2266 Spring Anchor  1
  9 5054 0536 Magnet Catch Ass’y  1
 10 C200 4633 Drum Lock Shaft - Long  2
 11 C200 4632 Right Arm - Drum Lock  1
 12 C201 4636 Drum Unit Handle  1
 13 5400 3404 Stepped Screw  1
 14 C200 4639 Release Lever - Drum Lock  1
 15 C200 4637 Right Stopper - Drum Lock  1
 16 C200 4638 Drum Lock Shaft - Small  2
 17 C200 4640 Stopper Spring - Drum Lock  2
 18 C200 4636 Left Stopper - Drum Lock  1
 19 C200 4631 Left Arm - Drum Lock  1
 20 C200 4635 Drum Lock Spring - Right  1
 21 C200 4634 Drum Lock Spring - Left  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    

101 0434 0100Z Pan Head Self-tapping Screw - M4x10
102 0951 4006Z Philips Screw With Flat Washer - M4
103 0434 0060Z Tapping Screw - M4x6
104 0720 0050Z Retaining Ring - M5
105 0434 0080Z Tapping Screw - M4x8
106 0594 0080E Bolt - M4x8
107 0964 4008Z Tapping Screw W/washer - M4x8
108 0314 0060Z Philips Pan Head Screw - M4x6
109 0720 0060Z Retaining Ring - M6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

18. DRUM SECTION 2 (C224)

C224 37 Parts Location and List



19. DRUM SECTION 3 (C224)

C224 38 Parts Location and List



  1 C200 8524 Color Drum Harness  1
  2 C200 4613 Rear Side Plate - Drum  1
  3 C200 4653 Drum Shaft Bracket  4
  4 5506 6069 Step Screw - Etching Middle Roller  1
  5 C200 4946 Clamper Sector Shaft  1
  6 C200 4944 Sector Gear - 9T  1
  7 C200 4945 Sector Gear Spring  1
  8 C200 8522 Ground Wire  1
  9 C219 4686 Drum H.p Sensor Actuator  1
 10 C200 4674 Drive Flange - Ink Roller  1
 11 C200 4672 Gear - 48T  1
 12 C207 4612 Rear Roller Guide  1
 13 C201 4613 Drum Rail Cover  1
 14 C201 2543 Decal - Drum Caution  1
 15 C207 4611 Front Stopper Guide  1
 16 C201 4604 Drum Rail Roller  2
 17 C200 4627 Drum Rail Shaft  1
 18 C215 4690 Metal Screen  1
 19 C200 4650 Drum Shaft  1
 20 C201 4681 Stopper Plate  1
 21 C201 4609 Stopper Releasing Lever  1
 22 5506 6111 Stepped Screw - M4  1
 23 C201 4606 Stopper Releasing Plate  1
 24 C201 4610 Drum Slider Spring  1
 25 C200 4625 Drum Rail  1
 26 C200 4673 Gear - 50T  1
 27 C207 4938 Clamper Plate  1
 28 C557 4648 Front Drum Flange  1
 29 C207 4938 Clamper Plate  1
 30 C219 4941 Clamper Shaft  1
 31 C219 4560 Rear Drum Flange  1
 32 C215 4950 Drum Clamper Base Ass’y  1
 33 C200 4682 Screen Front Plate  1
 34 C200 4942 Pinion - 9T  1
 35 C200 4683 Screen Rear Plate  1

 36 C219 4948 Drum Clamper Ass’y  1
 37 C219 4583 Tetron Screen - B4  1
 38 C203 4524 Screen Plate Spring  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
100 0314 0080Z Philips Screw - 4x8
101 1102 1341 Connector - 8p
102 0595 0140E Hexagon Bolt - M5x14
103 0575 0080E Hexagon Headless Set Screw - M5x8
104 0807 4126 Flat Washer - 6.2x12x0.2mm
105 0807 5044 Spacer - 8.1mm X 11.5mm X 0.2
106 0807 5076 Washer - 8x13x2.2mm
107 0807 3103 Washer - 4x13x2.3mm
108 0951 4006Z Philips Screw With Flat Washer - M4
109 0720 0050Z Retaining Ring - M5
110 0314 0060Z Philips Pan Head Screw - M4x6
111 0323 0050Z Philips Sunken Head Screw - M3x5
112 0960 4006Z Philips Flange Screw - M4x6
113 0594 0080Z Bolt - M4x8
114 0804 6091 Hexagonal Set Screw - M2x5
115 0574 0050E Hexagon Headless Set Screw - M4x5
116 0951 4008Z Philips Screw With Flat Washer M4x8
117 0807 7114 Washer - 16x24x0.3mm

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

19. DRUM SECTION 3 (C224)

C224 39 Parts Location and List



20. DRUM SECTION 4 (C224)

C224 40 Parts Location and List



  1 C200 4749 Ground Plate  1
  2 C207 4665 Rear Side Plate - Ink Roller  1
  3 C217 4593 Front Bank Plate  1
  4 C200 8520 Ink Detector Harness  1
  5 C203 4543 Ink Detector  1
  6 C200 4733 Ink Detector Bracket  1
  7 C200 4715 Shaft Stay - Ink Roller  1
  8 C200 4748 Gear - 45T  1
  9 C201 4665 Bearing Holder  2
 10 C200 3629 Gear - 20T  1
 11 C200 4723 Adjusting Plate - Doctor Roller  2
 12 C207 4664 Front Side Plate - Ink Roller  1
 13 C217 4598 Front Drum Blade  1
 14 C217 4595 Rear Bank Plate  1
 15 C200 4722 Drum Doctor Roller  1
 16 C201 4664 Ink Roller Stay  1
 17 C201 4666 Drum Ink Roller  1
 18 C217 4599 Rear Drum Blade  1
 19 C207 4670 Gear - 24Z  1
 20 C207 4672 Gear - 36Z  1
 21 C217 4596 Sponge - Bank Plate  2
 22 C215 4557 Spring  2
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0314 0080Z Philips Screw - 4x8
101 0594 0060E Socket Screw - 4X6
102 0725 0160E Retaining Ring C - M16
103 1105 0209 Clamp
104 0434 0082Z Tapping Screw - M4x8
105 0314 0060Z Philips Pan Head Screw - M4x6
106 0740 3206 Ball Bearing - 6x19x6
107 0313 0050Z Philips Screw - 3x5
108 0573 0040E Hexagon Headless Set Screw - M3x4
109 0313 0040Z Philips Pan Head Screw - M3x4
110 0951 4006Z Philips Screw With Flat Washer - M4
111 0720 0050Z Retaining Ring - M5
112 0807 7114 Washer - 16x24x0.3mm

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

20. DRUM SECTION 4 (C224)

C224 41 Parts Location and List



21. SCANNER SECTION 1 (C224)

C224 42 Parts Location and List



  1 C202 3057 ADF Pawl  2
  2 C202 3054 Bushing - 5x7x3mm  4
  3 C224 3206 ADF Cover  1
  4 C202 3076 Pressure Arm  1
  5 C200 3115 Shoulder Screw - Sensor Actuator  1
  6 C224 2732 Decal - How To Operation - LT  1
  6 C224 2740 Decal - How To Operation - A4  1
  7 C224 2734 Decal - ADF On/off  1
  8 C224 2733 Decal - Original Size - LT  1
  8 C224 2717 Decal - Original Size - A4  1
  9 C202 3051 Shaft Bracket  2
 10 C202 3055 Release Arm  1
 11 C202 3058 Arm Shaft  1
 12 C207 3095 Adjusting Plate  2
 13 C202 3121 Mylar Supporter  4
 14 C202 3122 Pressure Mylar  2
 15 C202 3074 Pressure Shaft  1
 16 C202 3075 Sensor Feeler  1
 17 C202 3071 Solenoid Link  1
 18 C224 8090 Original Pressure Roller  1
 19 C202 3062 Right Hook  1
 20 C202 3059 Hook Spring  2
 21 5053 0447 Bushing - 6mm  2
 22 C202 3072 Solenoid Bracket  1
 23 C224 3209 Cam Knob  1
 24 C202 3067 Sensor Bracket  1
 25 C224 3085 Bracket  1
 26 C202 3098 Spacer - ADF  1
 27 C224 3118 Guide Plate Holder  1
 28 C202 3115 Separation Blade  1
 29 C224 3094 Pressure Spring  1
 30 C224 3082 Blade Holder  1
 31 C209 3141 Stopper - Scanner Unit  1
 32 C203 3027 Shoulder Screw - M4  1
 33 C200 3048 Pressure Arm  2

 34 C202 3061 Left Hook  1
 35 C224 3060 Pressure Roller  2
 36 C200 3045 Shoulder Screw - Inner Cover  2
 37 C224 3101 ADF Base  1
 38 C224 3061 Pressure Roller Shaft  1
 39 C202 3064 Blade Pressure Spring  2
 40 5606 2180 Sector Gear Spring  1
 41 C202 8085 ADF Harness  1
 42 C224 3144 ADF Cam  1
 43 C202 3123 Right Mylar  1
 44 C202 3147 Spacer - ADF Cam  1
 45 C207 3094 Press Roller Spring  2
 46 C202 3124 Left Mylar  1
 47 C224 3112 Separation Guide Plate  1
 48 C224 3066 Original Guide  1
 49 C201 3067 Platen Plate  1
 50 C216 3110 Antistatic Brush  2
 51 AA08 0034 Bushing - 4x5x7  1
 52 C200 3065 Original Press Roller  1
 53 C202 3066 Shoulder Screw - M3  1
 54 AW02 0021 Photointerruptor - 175487-3  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

21. SCANNER SECTION 1 (C224)

C224 43 Parts Location and List



100 0312 5050Z Philips Pan Head Screw - M2.5x5
101 0720 0040Z Retaining Ring - M4
102 0313 0050Z Philips Screw - 3x5
103 0314 0100Z Philips Screw - 4x10
104 0623 0120E Spring Pin - M3x12
105 0720 0030Z Retaining Ring - M3
106 0252 0040Z Pan Head Screw - M2x4
107 0951 3006Z Philips Screw With Flat Washer - M3
108 0720 0020Z Retaining Ring - M2
109 0720 0050Z Retaining Ring - M5
110 0803 0043 Screw - M3x11
111 0313 0120Z Philips Screw - 3x12
112 0951 3005Z Philips Pan Head Screw - M3 X 5
113 0951 4006Z Philips Screw With Flat Washer - M4
114 1105 0016 Nylon Clip - 4n
115 0312 5050Z Philips Pan Head Screw - M2.5x5
116 0960 3006Z Philips Flange Screw-m3x6
117 0701 0040Z Flat Washer - M4

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

C224 43 Parts Location and List



22. SCANNER SECTION 2 (C224)

C224 44 Parts Location and List



  1 C202 3011 Separation Roller Shaft  1
  2 C224 3171 Paper Feed Roller  2
  3 5447 2681 Snap Ring  2
  4 5053 0447 Bushing - 6mm  2
  5 C224 3035 Sensor Holder Plate  1
  6 C203 8085 Original Sensor Harness  1
  7 C201 3074 Sensor Holder - Rear  1
  8 C200 3114 Sensor Actuator  2
  9 C200 3115 Shoulder Screw - Sensor Actuator  2
 10 C202 3020 Pick-up Roller Spacer  1
 11 C202 3017 Pick-up Roller Shaft  1
 12 5918 2223 Pulley - 24T  1
 13 AW02 0041 Photointerruptor  3
 14 C201 3077 Fixing Ring - 8x16x7mm  2
 15 C203 8015 Printing Density Switch  1
 16 C203 8086 ADF Relay Harness  1
 17 C224 3037 Sensor Stay  1
 18 C203 2730 Decal - Printing Density  1
 19 C202 3022 ADF Stopper  2
 20 C202 3019 Gear - 66T  1
 21 5053 0223 Bushing - 8mm  4
 22 5507 6624 Bushing - 8x16x45mm  2
 23 C202 3031 Gear Cover  1
 24 C202 3034 Coupled Gear - 16/60T  1
 25 C202 3021 Sensor Stay  1
 26 C203 8084 Scanner Harness  1
 27 C201 3068 First Original Feed Roller  1
 28 C203 3044 Tension Roller  1
 29 C200 3036 Timing Belt - 100XL  1
 30 C200 3035 Timing Belt - 123XL  1
 31 C200 3031 Coupled Pulley - 20T & 48T  1
 32 C202 3103 Pulley  1
 33 C202 3036 Motor - DC 1.69W  1
 34 C202 3032 Gear Casing  1
 35 C215 8125 Original Motor - Dc24V/45.6W  1

 36 C224 3014 Reverse Roller  2
 37 C202 3035 Coupled Gear - 15t/60T  1
 38 C202 3018 Pick-up Roller Bracket  1
 39 5894 2186 Separation Roller Pulley  1
 40 5894 2174 Timing Belt  1
 41 C202 3026 Sensor Bracket  1
 42 C203 3085 Gear Cover  1
    
    
    
    
    
    
    
100 0632 0100G Pin - 2x10mm
101 0720 0050Z Retaining Ring - M5
102 0951 3005Z Philips Pan Head Screw - M3 X 5
103 0313 0140Z Philips Pan Head Screw - M3x14
104 0313 0100Z Philips Pan Head Screw - M3x10
106 0701 0030Z Flat Washer - M3
107 0323 0050Z Philips Sunken Head Screw - M3x5
108 1204 1320 Switch
109 0801 1004 Screw - M4x4
110 0951 4008Z Philips Screw With Flat Washer M4x8
111 0951 3006Z Philips Screw With Flat Washer - M3
112 0720 0060Z Retaining Ring - M6
113 0573 0040E Hexagon Headless Set Screw - M3x4
114 0313 0060Z Philips Pan Head Screw - M3x6
115 0434 0080Z Tapping Screw - M4x8
116 1106 0411 Bushing - 11.5mm
117 0807 5071 Spacer - 10x0.5mm
118 0314 0100W Philips Pan Head Screw - M4x10
119 0313 0060W Philips Pan Head Screw - M3x6
120 0707 8080B Bushing - 8x8mm
121 0554 0040E Allen Screw - M4x4

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

22. SCANNER SECTION 2 (C224)

C224 45 Parts Location and List



23. SCANNER SECTION 3 (C224)

C224 46 Parts Location and List



  1 C200 3015 Seal - 1x7x346mm  1
  2 C224 3024 Original Table  1
  3 C224 2733 Decal - Original Size - LT  1
  3 C224 2717 Decal - Original Size - A4  1
  4 C224 2736 Decal - Original Table  1
  5 C224 3016 Original Feed Guide  2
  6 C203 3018 Original Guide Holder  2
  7 C203 3019 Side Fence Gear  2
  8 C224 3044 Original Table Cover - Right  1
  9 C224 3136 Right Cover - Scanner  1
 10 C224 3124 Grip Bracket  1
 11 C207 3126 Mylar Seal  1
 12 C203 3047 Stopper Stud  1
 13 C203 3014 Guide Rail Roller  2
 14 C224 3041 Left Fluorescent Lamp Cover  1
 15 C203 3010 Cover Stud  2
 16 5507 6624 Bushing - 8x16x45mm  2
 18 C224 3045 Switch Actuator  2
 19 C224 3043 Original Table Cover - Left  1
 20 C224 3071 Stay - Original Exit Tray  1
 21 C224 3111 Feed Roller - Left  1
 22 C200 3032 Pulley - 20T  1
 23 C224 3042 Right Fluorescent Lamp Cover  1
 24 C213 3032 Lock Lever  1
 25 C213 3033 Lock Lever - Transmission  1
 26 C224 3007 Stopper  1
 27 C200 3106 Lock Spring  1
 28 C204 3038 Spring Arm  1
 29 5443 2713 Wave Washer  1
 30 C201 3011 Gear - 16T  1
 31 C224 3020 Original Guide Holder  1
 32 C203 3011 Dust Shielding  1
 33 5875 2088 Shoulder Screw - M4  1
 34 C224 3030 Sensor Cover  1
 35 C218 2185 Stepped Screw  1

 36 C224 3028 Switch Bracket  1
 37 C224 3029 Scanner Sensor Bracket  1
 38 C224 3031 Sensor Arm  1
 39 C224 3032 Spring Plate  1
 40 C224 8205 Scanner Sensor Ass’y  1
 41 C224 3009 Grounding Plate  1
    
    
    
    
    
    
    
    
    
    
100 0353 0080D Philips Truss Head Screw - M3x8
101 0965 3005B Tapping Screw W/t Flat Washer-m3x5
102 0434 0080Z Tapping Screw - M4x8
103 0343 0060D Philips Truss Head Screw - M3x6
104 0314 0060Z Philips Pan Head Screw - M4x6
105 0701 0040Z Flat Washer - M4
106 0720 0060Z Retaining Ring - M6
107 0344 0080D Philips Truss Head Screw - M4x8
108 0951 3006Z Philips Screw With Flat Washer - M3
109 0314 0080Z Philips Screw - 4x8
110 0433 0080Z Tapping Screw - M3x8
111 0554 0040E Allen Screw - M4x4
112 0951 3005Z Philips Pan Head Screw - M3 X 5
113 0313 0050Z Philips Screw - 3x5
114 0313 0200Z Philips Screw - 3x20
115 0713 0050B Hexagon Nut - M5
116 0553 0060E Allen Screw - M3x6
117 0951 3004Z Philips Screw With Flat Washer-M3x4
118 0252 0080Z Philips Pan Head Screw - M2x8

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

23. SCANNER SECTION 3 (C224)

C224 47 Parts Location and List



24. SCANNER SECTION 4 (C224)

C224 48 Parts Location and List



  1 C200 3082 Scanner Unit Shaft  1
  2 C200 3072 Leaf Spring  4
  3 C224 3051 Lens Base Plate  1
  4 C200 3086 Scanner Unit Mirror  1
  5 C201 3069 Exposure Glass  1
  6 C224 3091 Lens  1
  7 C224 3040 Lens Block  1
  8 C224 8023 Image Processing Board  1
  9 5466 3147 Adjusting Knob  1
 10 C203 8084 Scanner Harness  1
 11 C215 3057 Shading Plate  1
 12 C201 3077 Fixing Ring - 8x16x7mm  1
 13 C201 3070 Scanner Frame Spring  1
 14 C201 3075 Scanner Stay  1
 15 C215 8102 Flat Cable - A/D Conversion  1
 16 C224 8012 A/D Converter Board  1
 17 C224 8006 Fluorescent Lamp Stabilizer  1
 18 C200 8464 Fluorescent Lamp - 550V/15W  1
 19 C224 3078 Bracket - Fluorescent Lamp Socket  2
 20 C224 8504 Right Socket - Fluorescent Lamp  1
 21 C215 8025 Harness - CCD Board  1
 22 C224 8502 Left Socket - Fluorescent Lamp  1
 23 C203 3058 Left Mirror Supporter  1
 24 C203 3060 Left Mirror Holder  1
 25 C203 3059 Right Mirror Supporter  1
 26 C203 3061 Right Mirror Holder  1
 27 C224 3062 Scanner Upper Mirror  1
    
    
    
    
    
    
    
    

101 0553 0060E Allen Screw - M3x6
102 0951 4008W Philips Screw With Flat Washer-m4x8
103 0701 0040Z Flat Washer - M4
104 0951 3006Z Philips Screw With Flat Washer - M3
105 0313 0140Z Philips Pan Head Screw - M3x14
106 0720 0040Z Retaining Ring - M4
107 0951 3006Z Philips Screw With Flat Washer - M3
108 0554 0040E Allen Screw - M4x4
109 0707 8080B Bushing - 8x8mm
110 0313 0050Z Philips Screw - 3x5
111 0434 0080Z Tapping Screw - M4x8
112 0314 0050Z Philips Pan Head Screw - M4x5
113 0313 0060Z Philips Pan Head Screw - M3x6
114 0720 0060Z Retaining Ring - M6
115 0951 3006Z Philips Screw With Flat Washer - M3
116 1105 0160 Clamp

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

24. SCANNER SECTION 4 (C224)

C224 49 Parts Location and List



25. PLOTTER/MASTER FEED SECTION 1 (C224)

C224 50 Parts Location and List



  1 C224 8031 Thermal Head - B4  1
  2 C222 4001 Guide Plate - Thermal Head  1
  3 C209 4180 Thermal Head Spacer  2
  4 C222 4002 Thermal Head Spacer  1
  5 C222 4003 Thermal Head Base  1
  6 C209 4139 Spring Plate  2
  7 C219 4007 Spring - B4  2
  8 C222 4136 Pressure Spring  2
  9 C209 4040 Left Adjusting Plate  1
 10 C222 4111 Left Side Plate  1
 11 C219 4026 Sensor Shaft  1
 12 C218 2827 Decal - Master Feed  1
 14 C224 8164 Relay Harness - Power Supply  1
 15 C224 8163 Relay Harness - Plotter  1
 16 C209 4076 Tension Release Arm  1
 17 C224 8128 Plotter Unit Harness  1
 18 C219 4015 Plotter Base  1
 19 C219 4012 Plotter Lower Cover  1
 20 C218 4038 Bushing Washer - M8  1
 21 C203 4013 Brake Plate  1
 22 C224 4016 Master Roller Catcher  1
 23 AG07 0004 Magnetic Catch  1
 24 C209 4059 Lever Knob  1
 25 C219 4019 Thermal Head Cover  1
 26 C219 4250 Right Connector Bracket  1
 27 C219 4101 Right Side Plate  1
 28 C219 4028 Sensor Spring  1
 29 C209 4027 Master End Sensor Bracket  1
 30 5203 5230 Master Sensor  1
 31 C219 4029 Lever Shaft  1
 32 C219 4031 Platen Release Lever  1
    
    
    
    

100 0313 0040Z Philips Pan Head Screw - M3x4
101 0313 0060Z Philips Pan Head Screw - M3x6
102 0313 0050Z Philips Screw - 3x5
103 0314 0060Z Philips Pan Head Screw - M4x6
104 0434 0080Z Tapping Screw - M4x8
105 1105 0144 Harness Clamp
106 0951 3006Z Philips Screw With Flat Washer - M3
107 0720 0070Z Retaining Ring - M7
108 0720 0050Z Retaining Ring - M5
109 0323 0100Z Philips Sunken Head Screw - M3x10
110 0434 0060Z Tapping Screw - M4x6
111 0720 0040Z Retaining Ring - M4

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

25. PLOTTER/MASTER FEED SECTION 1 (C224)

C224 51 Parts Location and List



26. PLOTTER/MASTER FEED SECTION 2 (C224)

C224 52 Parts Location and List



  1 C209 4049 Gear - 48Z  1
  2 C219 4130 Left Gear Cover  1
  3 C224 4065 Cutter Unit  1
  4 C222 4070 Gear - 42Z  1
  5 C222 4072 Timing Belt  1
  6 C222 4037 Left Holder  1
  7 C219 4071 Gear - 17Z  1
  8 C215 8121 Stepper Motor - Plotter  1
  9 C207 4150 Fixing Screw  2
 10 C213 4042 Master Roll Flange  2
 11 C213 4040 Master Holder  2
 12 C222 4044 Platen Roller  1
 13 C222 4036 Right Holder  1
 14 C219 4232 Cutter Unit Cover - A4  1
 15 C218 2842 Decal - Master Setting - A4  1
 16 C218 2827 Decal - Master Feed  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

101 0314 0060Z Philips Pan Head Screw - M4x6
102 0720 0070Z Retaining Ring - M7
103 0951 4010Z Philips Screw With Flat Washer M4 X
104 0434 0080Z Tapping Screw - M4x8
105 0574 0040E Hexagon Headless Set Screw - M4x4
106 0314 0060Z Philips Pan Head Screw - M4x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

26. PLOTTER/MASTER FEED SECTION 2 (C224)

C224 53 Parts Location and List



27. PLOTTER/MASTER FEED SECTION 3 (C224)

C224 54 Parts Location and List



  1 C209 4116 Spacer - 6x36x0.3  1
  2 C209 4115 Gear - 30Z  1
  3 C222 4071 Gear - 30Z  1
  4 5056 0188 Bushing - 6mm - Long  4
  5 5403 2075 Stepped Screw  2
  6 C203 4060 Tension Release Slider  2
  7 C209 4072 Gear - 24Z  1
  8 C209 4075 Left Arm - Tension Release  1
  9 C219 4048 Tension Release Shaft  1
 10 C209 4076 Tension Release Arm  1
 11 C219 4054 Antistatic Brush  1
 12 C219 4056 Master Guide Plate  1
 13 C219 4055 Reverse Guide  1
 14 C224 4052 Upper Tension Roller  1
 15 C200 4184 Tension Spring  2
 16 C219 4052 Lower Master Feed Roller  1
 17 C203 4038 Master Guide - Large  4
 18 C219 4053 Lower Master Guide Plate  1
 19 C209 4321 Antistatic Brush  1
 20 C219 4120 Plotter Stay  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0720 0040Z Retaining Ring - M4
101 0313 0060Z Philips Pan Head Screw - M3x6
102 0312 5050Z Philips Pan Head Screw - M2.5x5
103 0701 0060Z Flat Washer - M6
104 0720 0050Z Retaining Ring - M5
105 0313 0050Z Philips Screw - 3x5

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

27. PLOTTER/MASTER FEED SECTION 3 (C224)

C224 55 Parts Location and List



28. PLOTTER/MASTER FEED SECTION 4 (C224)

C224 56 Parts Location and List



  1 H012 1181 Bushing- 6mm  2
  2 C209 4128 Harness Bracket  1
  3 C224 4063 Upper Inverter Roller  1
  4 0805 3263 Bearing - 6x10x6mm  2
  5 C213 4045 Lower Reverse Roller  1
  6 C219 4065 Plotter Middle Stay  1
  7 C219 8239 Reverse Roller - Magnetic Clutch  1
  8 C209 4114 Gear - 20/27Z  1
  9 C219 4061 Master Guide  1
 10 C224 4061 Connector Bracket - Left  1
 11 C219 4081 Upper Master Guide Plate  1
 12 C209 4087 Guide Plate Roller  1
 13 C219 4058 Spring  1
 14 C203 8137 Master Sensor  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0313 0060Z Philips Pan Head Screw - M3x6
101 0720 0040Z Retaining Ring - M4
102 0964 4008Z Tapping Screw w/Washer - M4x8
103 0313 0060Z Philips Pan Head Screw - M3x6
104 1105 0016 Nylon Clip - 4n
105 0434 0060Z Tapping Screw - M4x6
106 0720 0050Z Retaining Ring - M5
107 1105 0144 Harness Clamp
108 0720 0030Z Retaining Ring - M3

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

28. PLOTTER/MASTER FEED SECTION 4 (C224)

C224 57 Parts Location and List



29. MASTER EJECT SECTION 1 (C224)

C224 58 Parts Location and List



  1 C209 3545 Gear - 62Z  1
  2 C200 3627 Gear - 30T  2
  3 C200 3606 Coupled Gear - 62T & 20T  1
  4 C207 3612 Timing Belt - B30S2M126  1
  5 C207 3604 Pulley - 40Z  1
  6 C200 3628 Gear - 20T  2
  7 C224 8122 Master Eject Harness  1
  8 C219 3517 Master Eject Stay  1
  9 C209 3561 Master Eject Sensor  1
 10 C207 3559 Sensor Bracket  1
 11 C209 8117 Drum Master Detection Sensor  1
 12 C209 8269 Master Eject Solenoid  1
 13 C203 3501 Tension Spring  1
 14 C209 3661 Solenoid Plate  1
 15 C200 3553 Solenoid Bracket  1
 16 C200 3554 Solenoid Arm  1
 17 5403 2075 Stepped Screw  1
 18 C209 8260 Micro Motor - Master Eject  1
 19 C201 3529 Lower Pulley Shaft  1
 20 C219 3526 Upper Pulley Shaft - B4  1
 21 C200 3547 Pulley  8
 22 C200 3529 Pulley Plate  2
 23 5506 4608 Bushing - Paper Hold/down Roller -  6
 24 C200 3535 Supporter  2
 25 C201 3527 Pressure Spring  2
 26 C200 3536 Separation Arm Bushing  2
 27 C224 3541 Upper Eject Roller  1
 28 C219 3605 Upper Belt  4
 29 C219 3606 Lower Belt  4
 30 C224 3545 Lower Eject Roller  1
 31 C209 3550 Worm Gear - 16/50Z  1
 32 C209 3551 Gear - 16/116Z  1
 33 C209 3557 Bracket  1
 34 C217 8447 DC Motor - 24V/7.2W  1
 35 C213 3561 Master Eject Sensor Bracket  1

 36 C200 3537 Arm Connect Shaft  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
100 0720 0040Z Retaining Ring - M4
101 0252 0080Z Philips Pan Head Screw - M2x8
102 0434 0060Z Tapping Screw - M4x6
103 0720 0030Z Retaining Ring - M3
104 0314 0050Z Philips Pan Head Screw - M4x5
105 0951 3006Z Philips Screw With Flat Washer - M3
106 0313 0050Z Philips Screw - 3x5
107 0623 0120E Spring Pin - M3x12
108 0720 0050Z Retaining Ring - M5
109 0807 3041 Spring Washer
110 0964 4008Z Tapping Screw W/washer - M4x8
111 0313 0030Z Philips Pan Head Screw - M3x3

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

29. MASTER EJECT SECTION 1 (C224)

C224 59 Parts Location and List



30. MASTER EJECT SECTION 2 (C224)

C224 60 Parts Location and List



  1 C209 3543 Rear Pressure Arm  1
  2 C209 3536 Pulley  2
  3 C209 3533 Pressure Plate Arm  2
  4 C221 3537 Pressure Spring  2
  5 C200 3712 Pulley  2
  6 C209 3512 Rear Side Plate  1
  7 C224 3727 Bottom Plate - Master Eject  1
  8 C201 6015 Air Knife Nozzle  1
  9 C219 8204 Vacuum Fan Motor - Dc24V 0.3A  1
 10 C218 3532 Pulley Guide  2
 11 AW02 0075 Photointerruptor  3
 12 C209 3642 Master Eject Stay - Large  1
 13 C209 3539 Pressure Arm Shaft  1
 14 C200 3508 Master Eject Stay - Small  1
 15 C219 3531 Pressure Plate - B4/lg  1
 16 C209 3532 Pressure Plate Shaft  1
 17 C209 3501 Front Side Plate  1
 18 C209 3554 Gear - 60Z  1
 19 C209 3540 Front Pressure Arm  1
 20 C209 3615 Spacer - 6x12x3  1
 21 C209 3507 Master Eject Sensor Cover  3
 22 C209 3643 Lock Stay  1
 23 C222 3526 Sensor Bracket - Master Eject Box  1
    
    
    
    
    
    
    
    
    
    
    
    

100 0960 4010Z Philips Flange Screw - M4x10
101 0960 4005Z Philips Flange Screw - M4x5
102 0314 0080Z Philips Screw - 4x8
103 0314 0350Z Screw - M4X35
104 0720 0040Z Retaining Ring - M4
105 0720 0030Z Retaining Ring - M3
106 0720 0060Z Retaining Ring - M6
107 0434 0060Z Tapping Screw - M4x6
108 AW50 0012 Push Switch
109 0964 3008Z Tapping Screw W/flat Washer - M3x8
110 0314 0060Z Philips Pan Head Screw - M4x6
111 0720 0080Z Retaining Ring - M8
112 0801 1135 Philips Pan Head Screw - M3x3
113 0313 0050Z Philips Screw - 3x5
114 0720 0050Z Retaining Ring - M5
115 0807 4118 Flat Washer
116 0433 0060W Tapping Screw - M3x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

30. MASTER EJECT SECTION 2 (C224)

C224 61 Parts Location and List



31. MASTER EJECT SECTION 3 (C224)

C224 62 Parts Location and List



  1 C203 3504 Hinge Shaft  1
  2 C209 3671 Master Eject Hinge  1
  3 C219 3680 Master Eject Hinge - Small  1
  4 C209 3675 Cover Bracket  1
  5 C224 3768 Upper Inner Cover  1
  6 C209 3558 Master Eject Box  1
  7 C203 3511 Arm - Master Eject Box  1
  8 AG07 0004 Magnetic Catch  1
  9 C224 2460 Master Eject Cover Ass’y  1
 10 C218 2455 Master Eject Door  1
 11 C224 2171 Safety Switch Bracket  1
 12 C218 2172 Safety Switch Lever - Lt  1
 13 C218 2173 Support Plate - Safety Switch - Lt  1
 14 C219 3673 Inner Cover - Master Eject  1
 15 C218 2185 Stepped Screw  1
 17 C224 2461 Master Eject Cover  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0434 0080Z Tapping Screw - M4x8
101 0964 4010Z Tapping Screw W/washer - M4x10
102 0314 0080Z Philips Screw - 4x8
103 0434 0060Z Tapping Screw - M4x6
104 1105 0108 Nylon Clip
106 0434 0062W Pan Head Tapping Screw - M4x6
108 0314 0060Z Philips Pan Head Screw - M4x6
109 1204 2267 Micro Switch - V-162-3c25
110 0313 0050Z Philips Screw - 3x5
111 0313 0140Z Philips Pan Head Screw - M3x14

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

31. MASTER EJECT SECTION 3 (C224)

C224 63 Parts Location and List



32. ELECTRICAL SECTION (C224)

C224 64 Parts Location and List



  2 C222 8461 Master Counter  1
  3 5056 0509 Nut Plate - Microswitch  1
  4 C224 2160 Total Counter Bracket  1
  5 C203 8095 Upper Harness Supporter  1
  6 C224 8058 AC Drive Board - 115V  1
  6 C224 8063 AC Drive Board - 220V  1
  7 C222 8462 Total Counter  1
  8 C218 2071 Safety Switch Stopper - LT  1
  9 C224 8007 IC - IPU  1
 10 C224 8008 IC - THD  1
 11 C215 8116 Ink Detecting Board  1
 12 C224 8042 Mpu Board  1
 13 C224 2072 Bracket - Safety Switch Cover  1
 14 C224 8242 Power Supply Cord - 115V  1
 14 C224 8252 Power Supply Cord - 220V  1
 15 C224 2065 Safety Switch Bracket  1
 16 C222 8127 Plotter Unit Harness  1
 17 C209 8276 Main Switch  1
 18 C224 2057 Switch Bracket  1
 19 C224 2172 Safety Switch Lever  1
 20 AA14 3005 Stepped Screw - M4x2.5  1
 21 C219 8174 Microswitch  1
 22 C218 2173 Support Plate - Safety Switch - LT  1
 23 C224 2551 Switch Bracket  1
 24 C200 2596 Maim Board Stud - Long  1
 25 C219 8296 Safety Switch  1
 26 C201 4541 Bracket - Drum Detecting Switch  1
 29 C217 2514 Decal - Main Switch  1
 30 C224 2433 Main Switch Cover  1
 32 C224 8101 DC Drive Harness  1
 35 C224 8151 Transformer - 115V  1
 35 C224 8156 Transformer - 220V  1
 36 C224 2018 Transformer Bracket  1
 38 C224 8301 Power Supply Board - 115V  1
 38 C224 8341 Power Supply Board - 220V  1

 39 C224 2050 Power Supply Bracket  4
 40 C203 2128 AC Drive Board Cover  1
 41 C203 2119 Bracket - Power Supply Cord  1
 42 C203 2131 Transformer Cover  1
 43 AW02 0041 Photointerruptor  2
 44 C224 2440 Operation Panel Cover  1
 45 5056 0509 Nut Plate - Microswitch  1
 46 C224 2051 Switch cover  1
 47 C224 8110 AC Drive Harness  1
 48 C219 8171 Microswitch  1
 49 C224 8162 Relay Harness - MAIN  1
 50 C215 8130 Harness - Master Motor  1
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

32. ELECTRICAL SECTION (C224)

C224 65 Parts Location and List



100 0313 0140Z Philips Pan Head Screw - M3x14
101 1204 2382 Interlock Switch - Fail-ca22
102 0433 0060W Tapping Screw - M3x6
103 0951 4008Z Philips Screw With Flat Washer M4x8
104 0314 0140Z Philips Screw - 4x14
105 0434 0080Z Tapping Screw - M4x8
107 0314 0200Z Philips Screw - 4x20
108 1107 0389 Fuse - 2.5a
109 0951 3006Z Philips Screw With Flat Washer - M3
110 0313 0050Z Philips Screw - 3x5
111 0720 0020Z Retaining Ring - M2
112 0701 0030Z Flat Washer - M3
113 0314 0080Z Philips Screw - 4x8
114 0314 0160Z Philips Pan Head Screw - M4x16
115 1107 0389 Fuse - 2.5a
117 0960 4008Z Flange Head Screw - 4x8
119 1106 0180 Snap Bush - 3.3mm
120 1105 0009 Nylon Clip - 5n
121 0701 0040Z Flat Washer - M4
122 0313 0040Z Philips Pan Head Screw - M3x4
123 0960 3016B Philips Flange Screw - M3x16
124 0951 3025Z Philips Screw W/F Washer - M3x25
125 1204 2267 Micro Switch - V-162-3c25

Desc
ription

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

C224 65 Parts Location and List



33. TABLE/DRUM BOX (C224)

C224 66 Parts Location and List



  1 C200 9101 Drawer  2
  2 C200 9102 Table Stud  2
  3 C526 2150 Drum Decal - Black  1
  4 C526 2151 Drum Decal - Red  1
  5 C526 2152 Drum Decal - Blue  1
  6 C526 2153 Drum Decal - Green  1
  7 C526 2154 Drum Decal - Brown  1
  8 C526 2100 Option Drum Case  1
  9 C526 2110 Decal - Drum Case  1
 10 C200 9105 Magnet Catch  1
 11 C200 9107 Caster  4
 12 C200 9103 Table Door  1
 13 C200 9104 Hinge  2
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

100 0584 0100Z Hexagon Bolt - M4x10
101 0324 0100Z Sunk Screw - 4x10
102 0588 0120Z Hexagon Bolt - M8x12

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

33. TABLE/DRUM BOX (C224)

C224 67 Parts Location and List



34. DECAL AND DOCUMENT (C224)

C224 68 Parts Location and List



Desc

34. DECAL AND DOCUMENT (C224)

C224 68 Parts Location and List



  1 C203 2759 Master Cutter Decal  1
  2 C201 2543 Decal - Drum Caution  1
  3 C217 2514 Decal - Main Switch  1
  4 C224 2462 Decal - Original Table  1
  5 C224 2734 Decal - ADF On/off  1
  6 C224 2766 Decal - Counter  1
  7 C224 2742 Decal - Drum Operation  1
  8 C218 2825 Decal - Master Eject Open  1
  9 C224 2737 Decal - Paper Feed  1
 10 C203 2730 Decal - Printing Density  1
 11 C224 2771 Decal - Drum Replacement  1
 12 C224 2716 Decal - Paper Size - LT  1
 12 C224 2718 Decal - Paper Size - A4  1
 13 C224 2732 Decal - How To Operation - LT  1
 13 C224 2740 Decal - How To Operation - A4  1
 14 C224 2717 Decal - Original Size - A4  1
 14 C224 2733 Decal - Original Size - LT  1

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

34. DECAL AND DOCUMENT (C224)

C224 69 Parts Location and List



34. DECAL AND DOCUMENT (C224)

C224 70 Parts Location and List



 15 C224 2736 Decal - Original Table  1
 16 C213 2453 Decal - Paper Feed Table  1
 17 C213 2454 Decal - Paper Feed Knob  1
 18 C218 2842 Decal - Master Setting - A4  1
 19 C218 2827 Decal - Master Feed  1
 20 C203 2728 Decal - Paper Separator  1
 21 C217 2529 Decal - Ink Supply  1
 22 C224 8607 Operating Instructions - English  1
 22 C224 8608 Operating Instructions - English (ASIA)  1
 23 AA00 1190 Decal - Ground  1

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

34.  DECAL AND DOCUMENT (C224)

C224 71 Parts Location and List



35. ACCESSORIES AND SPECIAL TOOLS (C224)

C224 72 Parts Location and List



  1 C213 4041 Master Flange  1
  2 9999 2131 Test Chart  1
  3 C200 9001 Drum Gauge  1
  4 C203 3075 Original Exit Tray  1
  5 C201 3023 Right Bracket - Original Tray  1
  6 C201 3020 Left Bracket - Original Tray  1
  7 0803 0017 Knob Screw - M4x6.5  1
  8 C203 8723 Thermal Head Cleaner - English  1
  8 C204 8721 Thermal Head Cleaner - Europe  1
  9 C522 22450 Decal Sheet  1
 10 C522 2433 Plate Nut  1
 11 C200 3053 Magnet Catch  1
 12 C522 2434 Grounding Plate  1
 13 C522 2421 Bottom Plate  1
 14 C522 2423 Cushion Seal - 10x19  1
 15 C522 2431 Side Fence  1
 16 C522 2417 Cover Stopper Supporter  1
 17 C522 2413 Cover Stopper  1
 18 C522 2418 Cassette Cover  1
 19 C522 2432 Rear Fence  1
 20 5507 6828 Rubber Plate - Feed Table  1
 21 C522 2441 Cassette Body  1
 22 C522 2435 Screw - M3  1
 23 C200 9002 Image Shifting Gauge  1
    
    
    
    
    
    
    
    
    
    
    

101 0413 0052Z Tapping Screw - M3x5
102 0433 0082Z Tapping Screw - M3x8
103 0323 0060Z Philips Sunk Screw - M3x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

C224 73 Parts Location and List



34. DECAL AND DOCUMENT (C224)

C224 70 Parts Location and List



 15 C224 2736 Decal - Original Table  1
 16 C213 2453 Decal - Paper Feed Table  1
 17 C213 2454 Decal - Paper Feed Knob  1
 18 C218 2842 Decal - Master Setting - A4  1
 19 C218 2827 Decal - Master Feed  1
 20 C203 2728 Decal - Paper Separator  1
 21 C217 2529 Decal - Ink Supply  1
 22 C224 8607 Operating Instructions - English  1
 22 C224 8608 Operating Instructions - English (ASIA)  1
 23 AA00 1190 Decal - Ground  1

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

34.  DECAL AND DOCUMENT (C224)

C224 71 Parts Location and List



35. ACCESSORIES AND SPECIAL TOOLS (C224)

C224 72 Parts Location and List



  1 C213 4041 Master Flange  1
  2 9999 2131 Test Chart  1
  3 C200 9001 Drum Gauge  1
  4 C203 3075 Original Exit Tray  1
  5 C201 3023 Right Bracket - Original Tray  1
  6 C201 3020 Left Bracket - Original Tray  1
  7 0803 0017 Knob Screw - M4x6.5  1
  8 C203 8723 Thermal Head Cleaner - English  1
  8 C204 8721 Thermal Head Cleaner - Europe  1
  9 C522 22450 Decal Sheet  1
 10 C522 2433 Plate Nut  1
 11 C200 3053 Magnet Catch  1
 12 C522 2434 Grounding Plate  1
 13 C522 2421 Bottom Plate  1
 14 C522 2423 Cushion Seal - 10x19  1
 15 C522 2431 Side Fence  1
 16 C522 2417 Cover Stopper Supporter  1
 17 C522 2413 Cover Stopper  1
 18 C522 2418 Cassette Cover  1
 19 C522 2432 Rear Fence  1
 20 5507 6828 Rubber Plate - Feed Table  1
 21 C522 2441 Cassette Body  1
 22 C522 2435 Screw - M3  1
 23 C200 9002 Image Shifting Gauge  1
    
    
    
    
    
    
    
    
    
    
    

101 0413 0052Z Tapping Screw - M3x5
102 0433 0082Z Tapping Screw - M3x8
103 0323 0060Z Philips Sunk Screw - M3x6

 Index
No. 

Q’ty Per
Assembly

DescriptionPart No.  Index
No. 

Q’ty Per
Assembly

DescriptionPart No.

C224 73 Parts Location and List





C224 
PARTS INDEX





This section instructs you as to the numbers and names of parts on this machine.



AA00 1190 Decal - Ground  67- 23
AA06 3014 Spring - Supply Tube  27-  4
AA08 0034 Bushing - 4x5x7  43- 51
AA14 3005 Stepped Screw - M4x2.5  63- 20
AB03 0216 Pulley - 15Z  13- 21
AG07 0004 Magnetic Catch   3-  6
AG07 0004 Magnetic Catch  11- 37
AG07 0004 Magnetic Catch  51- 23
AG07 0004 Magnetic Catch  61-  8
AW02 0021 Photointerruptor - 175487-3  15- 28
AW02 0021 Photointerruptor - 175487-3  21- 27
AW02 0021 Photointerruptor - 175487-3  25- 29
AW02 0021 Photointerruptor - 175487-3  43- 54
AW02 0041 Photointerruptor   9- 10
AW02 0041 Photointerruptor  45- 13
AW02 0041 Photointerruptor  63- 43
AW02 0075 Photointerruptor  59- 11
AW50 0012 Push Switch  59-108
C200 2221 Collar - Pressure Cam Shaft   9-  2
C200 2224 Plate Nut - Print Pressure Cam   9-  4
C200 2224 Plate Nut - Print Pressure Cam  25- 18
C200 2232 Drive Shaft   5- 35
C200 2232 Drive Shaft   9- 24
C200 2248 Fixing Plate   7- 19
C200 2266 Bearing Holder   7- 35
C200 2267 Spacer   9- 11
C200 2308 Image Shifting Arm - Small   7- 14
C200 2311 Image Shifting Link   7- 15
C200 2331 Gear - 20T   7- 31
C200 2332 Gear - 16T   7- 32
C200 2338 Gear - 20T   7- 26
C200 2339 Brake Spring   7- 25
C200 2596 Maim Board Stud - Long  63- 24
C200 3015 Seal - 1x7x346mm  47-  1
C200 3031 Coupled Pulley - 20T & 48T  45- 31

C200 3032 Pulley - 20T  47- 22
C200 3035 Timing Belt - 123XL  45- 30
C200 3036 Timing Belt - 100XL  45- 29
C200 3045 Shoulder Screw - Inner Cover  43- 36
C200 3048 Pressure Arm  43- 33
C200 3053 Magnet Catch  73- 11
C200 3065 Original Press Roller  43- 52
C200 3072 Leaf Spring  49-  2
C200 3082 Scanner Unit Shaft  49-  1
C200 3086 Scanner Unit Mirror  49-  4
C200 3106 Lock Spring  47- 27
C200 3114 Sensor Actuator  45-  8
C200 3115 Shoulder Screw - Sensor Actuator  43-  5
C200 3115 Shoulder Screw - Sensor Actuator  45-  9
C200 3508 Master Eject Stay - Small  59- 14
C200 3529 Pulley Plate  57- 22
C200 3535 Supporter  57- 24
C200 3536 Separation Arm Bushing  57- 26
C200 3537 Arm Connect Shaft  57- 36
C200 3547 Pulley  57- 21
C200 3553 Solenoid Bracket  57- 15
C200 3554 Solenoid Arm  57- 16
C200 3606 Coupled Gear - 62T & 20T  57-  3
C200 3627 Gear - 30T  57-  2
C200 3628 Gear - 20T  57-  6
C200 3629 Gear - 20T  41- 10
C200 3712 Pulley  59-  5
C200 3716 Cushion Shaft   5- 16
C200 3953 Middle Lever   5- 20
C200 3954 Lower Lever   5- 24
C200 3956 Middle Lever Spring   5- 19
C200 3957 Lower Lever Spring   5- 23
C200 4184 Tension Spring  55- 15
C200 4551 Slide Guide   7-  3
C200 4561 Clamper Spring   7-  5

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 2 Parts Index



C200 4613 Rear Side Plate - Drum  39-  2
C200 4622 Side Plate Cover - Drum  37-  2
C200 4623 Rear Cover - Drum Side Plate  37-  7
C200 4625 Drum Rail  39- 25
C200 4627 Drum Rail Shaft  39- 17
C200 4631 Left Arm - Drum Lock  37- 19
C200 4632 Right Arm - Drum Lock  37- 11
C200 4633 Drum Lock Shaft - Long  37- 10
C200 4634 Drum Lock Spring - Left  37- 21
C200 4635 Drum Lock Spring - Right  37- 20
C200 4636 Left Stopper - Drum Lock  37- 18
C200 4637 Right Stopper - Drum Lock  37- 15
C200 4638 Drum Lock Shaft - Small  37- 16
C200 4639 Release Lever - Drum Lock  37- 14
C200 4640 Stopper Spring - Drum Lock  37- 17
C200 4650 Drum Shaft  39- 19
C200 4653 Drum Shaft Bracket  39-  3
C200 4672 Gear - 48T  39- 11
C200 4673 Gear - 50T  39- 26
C200 4674 Drive Flange - Ink Roller  39- 10
C200 4682 Screen Front Plate  39- 33
C200 4683 Screen Rear Plate  39- 35
C200 4715 Shaft Stay - Ink Roller  41-  7
C200 4722 Drum Doctor Roller  41- 15
C200 4723 Adjusting Plate - Doctor Roller  41- 11
C200 4733 Ink Detector Bracket  41-  6
C200 4748 Gear - 45T  41-  8
C200 4749 Ground Plate  41-  1
C200 4813 Support Plate - Ink Antechamber  35- 19
C200 4814 Bushing - 6x10x55mm  35-  3
C200 4852 Gear - 50T  35-  2
C200 4861 Pump Clutch Sleeve  35-  8
C200 4862 Ink Stopper  35-  7
C200 4864 Bracket - Ink Supply Solenoid  35-  4
C200 4867 Gear - 50T  35- 23

C200 4912 Drum Stopper Bracket  37-  4
C200 4913 Drum Stopper Shaft  37-  6
C200 4914 Drum Stopper Spring  37-  3
C200 4923 Left Shaft - Ink Holder  35- 17
C200 4924 Right Shaft - Ink Holder  35- 15
C200 4926 Ink Holder Cam  35- 18
C200 4928 Seal - 0.5x14x9  35- 12
C200 4942 Pinion - 9T  39- 34
C200 4944 Sector Gear - 9T  39-  6
C200 4945 Sector Gear Spring  39-  7
C200 4946 Clamper Secter Shaft  39-  5
C200 5042 Rear Shaft - Paper Feed  11- 26
C200 5106 Paper Feed Pressure Spring  17- 27
C200 5137 Left Bracket - Guide Plate  21-  2
C200 5138 Right Bracket - Guide Plate  21- 22
C200 5150 Busing - 7x18x9mm  21-  1
C200 5153 Bushing Supporter  21- 11
C200 5154 Left Spring Arm  21-  4
C200 5155 Right Spring Arm  21-  8
C200 5205 Paper Feed Spring  19-  8
C200 5222 Sector Spring  19-  7
C200 5222 Sector Spring  23-  4
C200 5223 Lift Cam  23-  7
C200 5225 Bracket - Paper Feed Solenoid  19- 16
C200 5226 Link - Paper Feed Solenoid  19- 15
C200 5235 Paper Feed Solenoid Spring  19- 13
C200 5274 Right Side Plate - Paper Feed  11-  8
C200 5285 Side Pad  11-  3
C200 5335 Side Plate Slider  11- 21
C200 5503 Paper Detecting Shaft  21- 17
C200 5504 Paper Detecting Pin  21- 16
C200 5526 Print Pressure Bushing  25-  2
C200 5526 Print Pressure Bushing  27- 14
C200 5541 Print Pressure Arm  25- 20
C200 5565 Print Pressure Stopper  25-  3

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 3 Parts Index



C200 5566 Pressure On/off Lever  25-  1
C200 6002 Adjusting Arm  25-  6
C200 6004 Exit Pawl Lever  25- 16
C200 6004 Exit Pawl Lever  27- 18
C200 6058 Gear - 28T  29-  1
C200 6059 Pulley - 25T  29-  5
C200 6060 Timing Belt - 170XL  29-  4
C200 8464 Fluorescent Lamp - 550V/15W  49- 18
C200 8520 Ink Detector Harness  41-  4
C200 8522 Ground Wire  39-  8
C200 8524 Color Drum Harness  39-  1
C200 9001 Drum Gauge  73-  3
C200 9002 Image Shifting Gauge  73- 23
C200 9101 Drawer  65-  1
C200 9102 Table Stud  65-  2
C200 9103 Table Door  65- 12
C200 9104 Hinge  65- 13
C200 9105 Magnet Catch  65- 10
C200 9107 Caster  65- 11
C201 2211 Stud   7- 11
C201 2221 Gear - 40T   7- 29
C201 2222 Coupled Gear - 20T & 60T   7- 30
C201 2404 Operation Panel Bracket   5- 33
C201 2425 Adjusting Lever  17-  3
C201 2543 Decal - Drum Caution  39- 14
C201 2543 Decal - Drum Caution  67-  2
C201 3004 Stopper Stud   5-  4
C201 3011 Gear - 16T  47- 30
C201 3020 Left Bracket - Original Tray  73-  6
C201 3023 Right Bracket - Original Tray  73-  5
C201 3067 Platen Plate  43- 49
C201 3068 First Original Feed Roller  45- 27
C201 3069 Exposure Glass  49-  5
C201 3070 Scanner Frame Spring  49- 13
C201 3074 Sensor Holder - Rear  45-  7

C201 3075 Scanner Stay  49- 14
C201 3077 Fixing Ring - 8x16x7mm  45- 14
C201 3077 Fixing Ring - 8x16x7mm  49- 12
C201 3527 Pressure Spring  57- 25
C201 3529 Lower Pulley Shaft  57- 19
C201 4067 Pump Clutch Collar  35-  9
C201 4531 Drum Stopper Pawl   5- 42
C201 4532 Drum Stopper Roller   5- 41
C201 4533 Drum Stopper Spring   5- 43
C201 4541 Bracket - Drum Detecting Switch  63- 26
C201 4604 Drum Rail Roller   5- 39
C201 4604 Drum Rail Roller  39- 16
C201 4606 Stopper Releasing Plate  39- 23
C201 4609 Stopper Releasing Lever  39- 21
C201 4610 Drum Slider Spring  39- 24
C201 4613 Drum Rail Cover  39- 13
C201 4621 Drum Side Plate  37-  1
C201 4636 Drum Unit Handle  37- 12
C201 4639 Ink Holder Handle  35- 13
C201 4664 Ink Roller Stay  41- 16
C201 4665 Bearing Holder  41-  9
C201 4666 Drum Ink Roller  41- 17
C201 4676 Clutch Spring  35- 21
C201 4677 Clutch Bracket  35- 10
C201 4681 Stopper Plate  39- 20
C201 4682 Ink Cartridge Spring  35- 14
C201 5015 Seal - M10  11-  5
C201 5051 Pinion - 24T  13-  2
C201 5075 Guide Plate Bracket  17-  1
C201 5077 Lower Separation Roller Ass’y  17- 12
C201 5080 Separation Roller Pressure Spring   7- 36
C201 5080 Separation Roller Pressure Spring  17- 16
C201 5082 Spring Plate - Left  17- 25
C201 5083 Left Bracket - Separation Pressure  17- 24
C201 5084 Right Bracket - Separation Pressure  17- 20

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 4 Parts Index



C201 5086 Spring Plate - Right  17- 19
C201 5088 Separation Pressure Lever  17- 22
C201 5089 Washer - M6  17- 21
C201 5090 Separation Roller Pressure Stud  17- 13
C201 5101 Link  19- 18
C201 5101 Link  23-  2
C201 5125 Shoulder Screw - M4  11- 35
C201 5125 Shoulder Screw - M4  21-  5
C201 5134 Bearing Holder  21- 10
C201 5139 Lower Shaft - Feed Roller  21- 26
C201 5145 Lift Arm Spring  23- 10
C201 5505 Height Sensor Bracket  21- 15
C201 5550 Printing Pressure Stay  25- 24
C201 6015 Air Knife Nozzle  59-  8
C201 6115 Fence Sponge  33- 22
C201 8062 Ink Supply Solenoid  35-  5
C202 3011 Separation Roller Shaft  45-  1
C202 3017 Pick-up Roller Shaft  45- 11
C202 3018 Pick-up Roller Bracket  45- 38
C202 3019 Gear - 66T  45- 20
C202 3020 Pick-up Roller Spacer  45- 10
C202 3021 Sensor Stay  45- 25
C202 3022 ADF Stopper  45- 19
C202 3026 Sensor Bracket  45- 41
C202 3031 Gear Cover  45- 23
C202 3032 Gear Casing  45- 34
C202 3034 Coupled Gear - 16/60T  45- 24
C202 3035 Coupled Gear - 15t/60T  45- 37
C202 3036 Motor - DC 1.69W  45- 33
C202 3051 Shaft Bracket  43-  9
C202 3054 Bushing - 5x7x3mm  43-  2
C202 3055 Release Arm  43- 10
C202 3057 ADF Pawl  43-  1
C202 3058 Arm Shaft  43- 11
C202 3059 Hook Spring  43- 20

C202 3061 Left Hook  43- 34
C202 3062 Right Hook  43- 19
C202 3064 Blade Pressure Spring  43- 39
C202 3066 Shoulder Screw - M3  43- 53
C202 3067 Sensor Bracket  43- 24
C202 3071 Solenoid Link  43- 17
C202 3072 Solenoid Bracket  43- 22
C202 3074 Pressure Shaft  43- 15
C202 3075 Sensor Feeler  43- 16
C202 3076 Pressure Arm  43-  4
C202 3098 Spacer - ADF  43- 26
C202 3103 Pulley  45- 32
C202 3115 Separation Blade  43- 28
C202 3121 Mylar Supporter  43- 13
C202 3122 Pressure Mylar  43- 14
C202 3123 Right Mylar  43- 43
C202 3124 Left Mylar  43- 46
C202 3147 Spacer - ADF Cam  43- 44
C202 8085 ADF Harness  43- 41
C203 2020 Right Bracket - Operation Panel   5- 44
C203 2090 Front Stay   5-  2
C203 2096 Bottom Stay Nut   5- 10
C203 2119 Bracket - Power Supply Cord  63- 41
C203 2120 Right Grip - Paper Feed   5-  8
C203 2128 AC Drive Board Cover  63- 40
C203 2130 Master Eject Cover   3-  4
C203 2131 Transformer Cover  63- 42
C203 2215 Gear - 18T   9- 16
C203 2303 Snap Bushing   7- 23
C203 2304 Support Side Plate   7- 12
C203 2306 Support Side Plate - Aid   9- 23
C203 2309 Pulse Disk   9- 19
C203 2311 Gear Flange   9- 15
C203 2312 Pulley   9-  6
C203 2316 Timing Belt   7- 22

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 5 Parts Index



C203 2317 Pulley - 26Z   7- 21
C203 2327 Pulley Flange   9-  8
C203 2430 Rear Cover Bracket   3-  9
C203 2431 Rear Bracket   3-  8
C203 2728 Decal - Paper Separator  17- 18
C203 2728 Decal - Paper Separator  67- 20
C203 2730 Decal - Printing Density  45- 18
C203 2730 Decal - Printing Density  67- 10
C203 2759 Master Cutter Decal   5-  3
C203 2759 Master Cutter Decal  67-  1
C203 3010 Cover Stud  47- 15
C203 3011 Dust Shielding  47- 32
C203 3014 Guide Rail Roller  47- 13
C203 3018 Original Guide Holder  47-  6
C203 3019 Side Fence Gear  47-  7
C203 3027 Shoulder Screw - M4  43- 32
C203 3037 Slide Rail   5-  1
C203 3044 Tension Roller  45- 28
C203 3047 Stopper Stud  47- 12
C203 3058 Left Mirror Supporter  49- 23
C203 3059 Right Mirror Supporter  49- 25
C203 3060 Left Mirror Holder  49- 24
C203 3061 Right Mirror Holder  49- 26
C203 3075 Original Exit Tray  73-  4
C203 3085 Gear Cover  45- 42
C203 3501 Tension Spring  57- 13
C203 3504 Hinge Shaft  61-  1
C203 3511 Arm - Master Eject Box  61-  7
C203 4013 Brake Plate  51- 21
C203 4038 Master Guide - Large  55- 17
C203 4060 Tension Release Slider  55-  6
C203 4511 Spring Plate Supporter   5- 45
C203 4512 Grounding Spring Plate   5- 46
C203 4515 Drum Clamper Roller   7-  2
C203 4524 Screen Plate Spring  39- 38

C203 4532 Drum Stopper  37-  5
C203 4543 Ink Detector  41-  5
C203 4553 Ink Holder  35- 16
C203 5045 Bushing - 18x24x28mm  15- 27
C203 5055 Actuator - Paper Feed Table  15- 14
C203 5062 Left Arm - Separation  17- 14
C203 5066 Right Arm - Separation  17- 17
C203 5086 Guide Plate  17- 15
C203 5087 Rubber Plate - Feed Table  11- 10
C203 5113 Bushing - 6x9x3mm  11- 18
C203 5114 Bushing - 3x6x3mm  11- 16
C203 5119 Arm - Paper Feed Table  11- 36
C203 5121 Bushing - 8x12x9mm  11- 13
C203 5122 Front Shaft - Paper Feed  11- 27
C203 5131 Gear Cover  11- 20
C203 5135 Bushing - 10x14x5.9  13-  1
C203 5142 Rack Shaft  11- 23
C203 5152 Safety Switch Shaft  13- 12
C203 5153 Safety Switch Actuator  13- 15
C203 5170 Feed Cam Shaft  19- 10
C203 5184 Sector Gear  23-  6
C203 5194 Shoulder Screw - M4  19-  2
C203 5198 Feed Roller Brake Ass’y  21- 19
C203 5200 Tension Roller  15- 11
C203 5201 Tension Arm  15- 16
C203 5208 Tension Bracket  15- 15
C203 5215 Tension Spring  15- 13
C203 5220 Gear - 18T  15-  9
C203 5225 Spacer - Tension - Paper Feed  15- 24
C203 5505 Print Pressure Shaft  25-  8
C203 5507 Shielding Plate  25-  9
C203 6064 Idol Shaft  29-  3
C203 6065 Pulley Flange  31-  7
C203 6070 Left Bracket  29-  7
C203 6073 Right Bracket  29- 13

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 6 Parts Index



C203 6076 Slider Roller  29-  8
C203 6077 Leaf Spring  29- 11
C203 6078 Delivery Table Stopper  33- 12
C203 6115 Guide Plate Rail  33-  8
C203 6122 Guide Plate Slider  33-  3
C203 6123 Guide Slider  33-  1
C203 6124 Guide Plate Bracket  33- 10
C203 6125 Guide Plate Spring  33- 23
C203 6129 End Fence Support Rail  33-  6
C203 6132 End Fence Support Shaft  33-  9
C203 6134 End Fence Support Slider  33- 17
C203 6135 Support Bracket  33- 18
C203 6138 Antistatic Bracket  33- 14
C203 6139 Sponge Seal - 4x12x200  33- 11
C203 6143 Delivery Table Fence  33- 20
C203 6147 Leaf Spring  33- 16
C203 8015 Printing Density Switch  45- 15
C203 8084 Scanner Harness  45- 26
C203 8084 Scanner Harness  49- 10
C203 8085 Original Sensor Harness  45-  6
C203 8086 ADF Relay Harness  45- 16
C203 8095 Upper Harness Supporter  63-  5
C203 8137 Master Sensor  57- 14
C203 8204 Grounding Wire  11-  4
C203 8365 Grounding Wire  11- 19
C203 8453 Rectification Brush   9- 13
C203 8723 Thermal Head Cleaner - English  73-  8
C204 3038 Spring Arm  47- 28
C204 8721 Thermal Head Cleaner - Europe  73-  8
C207 2005 Seal - 30   5- 49
C207 2207 Pulley - 12Z   9- 21
C207 2209 Pulley - 60Z   9-  7
C207 2210 Timing Belt - 100S4.5M297   9- 14
C207 2211 Bearing Stopper   9- 22
C207 3094 Press Roller Spring  43- 45

C207 3095 Adjusting Plate  43- 12
C207 3126 Mylar Seal  47- 11
C207 3559 Sensor Bracket  57- 10
C207 3604 Pulley - 40Z  57-  5
C207 3612 Timing Belt - B30S2M126  57-  4
C207 4150 Fixing Screw  53-  9
C207 4554 Solenoid Lever   7-  4
C207 4555 Rubber Seal - 8x14x2   7- 37
C207 4611 Front Stopper Guide  39- 15
C207 4612 Rear Roller Guide  39- 12
C207 4664 Front Side Plate - Ink Roller  41- 12
C207 4665 Rear Side Plate - Ink Roller  41-  2
C207 4670 Gear - 24Z  41- 19
C207 4672 Gear - 36Z  41- 20
C207 4938 Clamper Plate  39- 27
C207 4938 Clamper Plate  39- 29
C207 5028 Paper Feed Rack  11- 22
C207 5125 Guide Plate Spacer  21- 23
C207 5231 Gear - 2nd Feed Roller  21- 12
C207 5279 Left Side Plate - Papr Feed  11-  7
C207 6011 Transport Belt  31-  2
C207 6104 Delivery Table - A4  33- 13
C207 6125 Guide Plate Spring  33-  4
C207 6132 Support End Fence  33-  5
C207 6220 Delivery Table - LT  33- 13
C207 8451 Main Motor - DC80W   9-  1
C209 2216 Driver Shaft   9- 18
C209 3141 Stopper - Scanner Unit  43- 31
C209 3501 Front Side Plate  59- 17
C209 3507 Master Eject Sensor Cover  59- 21
C209 3512 Rear Side Plate  59-  6
C209 3532 Pressure Plate Shaft  59- 16
C209 3533 Pressure Plate Arm  59-  3
C209 3536 Pulley  59-  2
C209 3539 Pressure Arm Shaft  59- 13

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 7 Parts Index



C209 3540 Front Pressure Arm  59- 19
C209 3543 Rear Pressure Arm  59-  1
C209 3545 Gear - 62Z  57-  1
C209 3550 Worm Gear - 16/50Z  57- 31
C209 3551 Gear - 16/116Z  57- 32
C209 3554 Gear - 60Z  59- 18
C209 3557 Bracket  57- 33
C209 3558 Master Eject Box  61-  6
C209 3561 Master Eject Sensor  57-  9
C209 3615 Spacer - 6x12x3  59- 20
C209 3642 Master Eject Stay - Large  59- 12
C209 3643 Lock Stay  59- 22
C209 3661 Solenoid Plate  57- 14
C209 3671 Master Eject Hinge  61-  2
C209 3675 Cover Bracket  61-  4
C209 4027 Master End Sensor Bracket  51- 29
C209 4040 Left Adjusting Plate  51-  9
C209 4049 Gear - 48Z  53-  1
C209 4059 Lever Knob  51- 24
C209 4072 Gear - 24Z  55-  7
C209 4075 Left Arm - Tension Release  55-  8
C209 4076 Tension Release Arm  51- 16
C209 4076 Tension Release Arm  55- 10
C209 4087 Guide Plate Roller  57- 12
C209 4114 Gear - 20/27Z  57-  8
C209 4115 Gear - 30Z  55-  2
C209 4116 Spacer - 6x36x0.3  55-  1
C209 4128 Harness Bracket  57-  2
C209 4139 Spring Plate  51-  6
C209 4180 Thermal Head Spacer  51-  3
C209 4321 Antistatic Brush  55- 19
C209 4516 Slide Guide - Drive Shaft   7- 13
C209 4674 Gear - 25Z  35- 22
C209 4711 Hose Band  27- 11
C209 4713 Hose Band  27-  8

C209 5220 Spacer - 4x20x6  17-  4
C209 5235 Paper Table Holder  11- 42
C209 5521 Joint Shaft  25- 28
C209 5543 Press Roller Spring Link  25- 21
C209 6213 Piston Pin - Air Pump  27-  3
C209 6225 Hose Clamp  27- 17
C209 8117 Drum Master Detection Sensor  57- 11
C209 8234 Drum Lock Solenoid   7-  6
C209 8234 Drum Lock Solenoid   7- 24
C209 8260 Micro Motor - Master Eject  57- 18
C209 8262 Release Solenoid  19- 14
C209 8269 Master Eject Solenoid  57- 12
C209 8276 Main Switch  63- 17
C209 8280 Image Position Sensor   7- 27
C211 2023 Left Bracket - Operation Panel   5- 29
C213 2030 Magnet Catch Bracket   5- 36
C213 2034 Counter Sensor Shaft  21- 24
C213 2048 Left Side Plate   5- 26
C213 2218 Stud & Gear - 30T   7-  1
C213 2406 Lower Hinge - Front Door   3- 20
C213 2453 Decal - Paper Feed Table  11- 12
C213 2453 Decal - Paper Feed Table  67- 16
C213 2454 Decal - Paper Feed Knob  67- 17
C213 3032 Lock Lever  47- 24
C213 3033 Lock Lever - Transmission  47- 25
C213 3561 Master Eject Sensor Bracket  57- 35
C213 4040 Master Holder  53- 11
C213 4041 Master Flange  73-  1
C213 4042 Master Roll Flange  53- 10
C213 4045 Lower Reverse Roller  57-  5
C213 4810 Ink Antechamber  35- 20
C213 5110 Paper Feed Cam  19- 11
C213 5120 Second Feed Roller Cam  19- 20
C213 5560 Print Pressure Cam   9-  5
C213 5560 Print Pressure Cam  25- 19

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 8 Parts Index



C213 6003 Pawl Shaft  25- 15
C213 6003 Pawl Shaft  27- 16
C213 6005 Vacuum Plate  31-  5
C213 6017 Vacuum Duct  31-  8
C213 6030 Reinforcement Plate   7-  9
C213 6030 Reinforcement Plate  27- 10
C213 6037 Air Piston Ass’y  27-  1
C213 6038 Piston Link  27-  2
C213 6040 Piston  27- 19
C213 6041 O-Ring - 33.7  27-  6
C213 6042 Piston Valve  27-  5
C213 6043 Air Paper Cylinder  27-  7
C213 6050 Exit Pawl  25- 14
C213 6050 Exit Pawl  27- 15
C213 6081 Paper Delivery Plate  29- 12
C213 6118 Left Guide Plate  33-  2
C213 6119 Right Guide Plate  33-  7
C213 6201 Shelter Plate  29- 10
C215 3057 Shading Plate  49- 11
C215 4502 Drum Rail Stay   5- 32
C215 4505 Drum Stopper Ass’y   5- 27
C215 4506 Stopper Base   5- 40
C215 4510 Drum Release Knob Ass’y   5-  7
C215 4511 Dram Lock Lever   5- 34
C215 4514 Drum Lock Knob   5- 12
C215 4515 Drum Lock Link   5- 50
C215 4517 Connector Lock Arm   7- 38
C215 4528 Plate Spring - Drum Rail   5- 28
C215 4532 Locking Arm   5- 48
C215 4533 Spring Plate   5- 31
C215 4535 Connector Bracket   7- 39
C215 4536 Ink Detecting Board Bracket   7- 17
C215 4537 Connector Lock Lever   7- 40
C215 4538 Slid Lock Arm   7- 43
C215 4539 Connector Spring   7- 41

C215 4557 Spring  41- 22
C215 4690 Metal Screen  39- 18
C215 4950 Drum Clamper Base Ass’y  39- 32
C215 5089 Paper Feed Table  11- 11
C215 5095 Seal  11- 43
C215 8025 Harness - CCD Board  49- 21
C215 8102 Flat Cable - A/D Conversion  49- 15
C215 8116 Ink Detecting Board   7-  8
C215 8116 Ink Detecting Board  63- 11
C215 8121 Stepper Motor - Plotter  53-  8
C215 8125 Original Motor - DC24V/45.6W  45- 35
C215 8130 Harness - Master Motor  63- 50
C216 2405 Upper Hinge - Front Door   3- 21
C216 3110 Antistatic Brush  43- 50
C217 2453 Rear Cover Cap- Small   3- 12
C217 2454 Rear Cover Cap- Large   3-  1
C217 2455 Key Counter Cover   3-  3
C217 2514 Decal - Main Switch  63- 29
C217 2514 Decal - Main Switch  67-  3
C217 2529 Decal - Ink Supply  67- 21
C217 4593 Front Bank Plate  41-  3
C217 4595 Rear Bank Plate  41- 14
C217 4596 Sponge - Bank Plate  41- 21
C217 4598 Front Drum Blade  41- 13
C217 4599 Rear Drum Blade  41- 18
C217 8447 DC Motor - 24V/7.2W  57- 34
C218 2071 Safety Switch Stopper - LT  63-  8
C218 2172 Safety Switch Lever - LT  61- 12
C218 2173 Support Plate - Safety Switch - LT  61- 13
C218 2173 Support Plate - Safety Switch - LT  63- 22
C218 2185 Stepped Screw  47- 35
C218 2185 Stepped Screw  61- 15
C218 2455 Master Eject Door   3-  2
C218 2455 Master Eject Door  61- 10
C218 2825 Decal - Master Eject Open   3- 16

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 9 Parts Index



C218 2825 Decal - Master Eject Open  67-  8
C218 2827 Decal - Master Feed  51- 12
C218 2827 Decal - Master Feed  53- 16
C218 2827 Decal - Master Feed  67- 19
C218 2842 Decal - Master Setting - A4  53- 15
C218 2842 Decal - Master Setting - A4  67- 18
C218 3073 Timing Belt - B60S2M126  13-  5
C218 3532 Pulley Guide  59- 10
C218 4038 Bushing Washer - M8  51- 20
C218 5054 Table Position Knob  11- 15
C218 5116 Washer - 6x13x12mm  11- 17
C219 2027 Lever Bracket - Paper Feed  17- 10
C219 2050 Front Stay   5- 30
C219 2053 Left Fixing Plate   5- 17
C219 2057 Right Fixing Plate   5-  6
C219 2073 Stopper Stud - Paper Feed  19- 17
C219 2075 Feed Gear Stopper Shaft  23-  3
C219 2112 Harness Stay   5- 37
C219 2205 Bracket - Drum Rotation Sensor   9- 20
C219 2214 Gear - 40Z   9- 17
C219 2217 Collar   9- 12
C219 2226 Gear - 22Z   7- 33
C219 2306 Drum Sensor Bracket  15-  1
C219 2315 Tension Shaft   7- 20
C219 3517 Master Eject Stay  57-  8
C219 3526 Upper Pulley Shaft - B4  57- 20
C219 3531 Pressure Plate - B4/lg.  59- 15
C219 3545 Upper Belt  57- 28
C219 3546 Lower Belt  57- 29
C219 3673 Inner Cover - Master Eject  61- 14
C219 3680 Master Eject Hinge - Small  61-  3
C219 3950 Stepped Screw   5- 21
C219 4007 Spring - B4  51-  7
C219 4012 Plotter Lower Cover  51- 19
C219 4015 Plotter Base  51- 18

C219 4019 Thermal Head Cover  51- 25
C219 4026 Sensor Shaft  51- 11
C219 4028 Sensor Spring  51- 28
C219 4029 Lever Shaft  51- 31
C219 4031 Platen Release Lever  51- 32
C219 4048 Tension Release Shaft  55-  9
C219 4052 Lower Master Feed Roller  55- 16
C219 4053 Lower Master Guide Plate  55- 18
C219 4054 Antistatic Brush  55- 11
C219 4055 Reverse Guide  55- 13
C219 4056 Master Guide Plate  55- 12
C219 4058 Spring  57- 13
C219 4061 Master Guide  57-  9
C219 4065 Plotter Middle Stay  57-  6
C219 4071 Gear - 17Z  53-  7
C219 4081 Upper Master Guide Plate  57- 11
C219 4101 Right Side Plate  51- 27
C219 4120 Plotter Stay  55- 20
C219 4130 Left Gear Cover  53-  2
C219 4232 Cutter Unit Cover - A4  53- 14
C219 4250 Right Connector Bracket  51- 26
C219 4560 Rear Drum Flange  39- 31
C219 4583 Tetron Screen - B4  39- 37
C219 4686 Drum H.p Sensor Actuator  39-  9
C219 4941 Clamper Shaft  39- 30
C219 4948 Drum Clamper Ass’y  39- 36
C219 5003 Upper Guide Plate  21- 25
C219 5006 Upper Feed Roller  21-  9
C219 5008 Upper Feed Roller  21-  6
C219 5025 Upper Roller Shaft  15- 21
C219 5026 Pick-up Roller Shaft  15- 23
C219 5029 Rear Bushing Shaft  15-  7
C219 5030 Bushing  15-  6
C219 5033 Paper Feed Roller  15- 25
C219 5073 Stepped Screw  11- 33

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 10 Parts Index



C219 5079 Supporter  11- 31
C219 5105 Sector Gear Stopper  19-  9
C219 5106 Sector Gear Stopper  23-  5
C219 5108 Sector Stopper - Feed Roller  19- 12
C219 5109 Feed Sector Stopper  23-  1
C219 5120 Feed Cam Shaft  23-  8
C219 5122 Paper Feed Sector Cam  19-  4
C219 5127 Sector Gear Shaft  19-  3
C219 5152 Paper Feed Lever  17-  6
C219 5157 Adjusting Plate  15-  8
C219 5158 Spring Link  15- 18
C219 5557 Rear Guide Plate  25- 26
C219 6008 Driven Roller - Transport Belt  31-  3
C219 6080 Adjusting Lever Shaft  31-  9
C219 6084 Antistatic Brush  29-  9
C219 6219 Air Hose  27- 12
C219 8119 Drum Relay Harness   7- 10
C219 8171 Microswitch  63- 48
C219 8174 Microswitch  63- 21
C219 8204 Vacuum Fan Motor - DC24V 0.3A  31- 10
C219 8204 Vacuum Fan Motor - DC24V 0.3A  59-  9
C219 8239 Reverse Roller - Magnetic Clutch  57-  7
C219 8262 Release Solenoid  25-  5
C219 8296 Safety Switch  63- 25
C221 3537 Pressure Spring  59-  4
C222 2072 Bottom Stay   5- 11
C222 3526 Sensor Bracket - Master Eject Box  59- 23
C222 4001 Guide Plate - Thermal Head  51-  2
C222 4002 Thermal Head Spacer  51-  4
C222 4003 Thermal Head Base  51-  5
C222 4036 Right Holder  53- 13
C222 4037 Left Holder  53-  6
C222 4044 Platen Roller  53- 12
C222 4070 Gear - 42Z  53-  4
C222 4071 Gear - 30Z  55-  3

C222 4072 Timing Belt  53-  5
C222 4111 Left Side Plate  51- 10
C222 4136 Pressure Spring  51-  8
C222 5121 Position Indicator  11- 32
C222 8127 Plotter Unit Harness  63- 16
C222 8461 Master Counter  63-  2
C222 8462 Total Counter  63-  7
C223 2217 Gear Shaft   7- 16
C223 2229 Feed Cam Gear  19- 19
C223 5091 Gear Shaft  13- 18
C223 5093 Lift Motor Bracket  13-  6
C223 5095 Worm Wheel  13-  8
C223 5096 Lift Gear  13-  9
C223 5097 Worm Wheel  13-  7
C223 5099 Worm Gear Shaft  13- 17
C223 5126 Timing Pulley  13- 19
C223 5133 Paper Lift Shaft  13-  4
C223 8213 DC Motor  13- 10
C224 2015 Image Processing Board Bracket   5- 13
C224 2018 Transformer Bracket  63- 36
C224 2026 Pressure Lever Bracket  17- 11
C224 2034 Sensor Bracket  25- 12
C224 2050 Power Supply Bracket  63- 39
C224 2051 Switch cover  63- 46
C224 2052 Left Grip - Paper Delivery   5- 18
C224 2057 Switch Bracket  63- 18
C224 2065 Safety Switch Bracket  63- 15
C224 2072 Bracket - Safety Switch Cover  63- 13
C224 2080 Solenoid Bracket   7-  7
C224 2107 Bottom Cover   5-  9
C224 2112 Left Grip - Paper Feed   5- 14
C224 2117 Right Grip - Paper Delivery   5-  5
C224 2160 Total Counter Bracket  63-  4
C224 2171 Safety Switch Bracket  61- 11
C224 2172 Safety Switch Lever  63- 19

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 11 Parts Index



C224 2225 Joint Cam Shaft   9-  3
C224 2225 Joint Cam Shaft  25- 17
C224 2302 Image Shifting Arm - Large   7- 34
C224 2321 Bracket - Image Shifting Unit   7- 28
C224 2326 Gear - 90Z   9-  9
C224 2415 Rear Cover   3- 10
C224 2421 Paper Feed Table Cover (LT)  11- 41
C224 2422 Paper Feed Table Cover (LT)  11- 38
C224 2426 Paper Feed Table Cover (A4)  11- 38
C224 2426 Paper Feed Table Cover (A4)  11- 41
C224 2431 Paper Feed Support Cover   3- 15
C224 2433 Main Switch Cover  63- 30
C224 2436 Plotter Cover   3- 14
C224 2440 Operation Panel Cover  63- 44
C224 2445 Paper Delivery Cover  33- 19
C224 2447 Paper Delivery Cover Sheet  33- 21
C224 2460 Master Eject Cover Ass’y  61-  9
C224 2461 Master Eject Cover  61- 17
C224 2462 Decal - Original Table   3- 11
C224 2462 Decal - Original Table  67-  4
C224 2551 Switch Bracket  63- 23
C224 2701 Front Cover - LT   3- 18
C224 2705 Front Door Ass’y   3- 22
C224 2711 Front Cover - A4   3- 18
C224 2716 Decal - Paper Size - LT  11- 39
C224 2716 Decal - Paper Size - LT  67- 12
C224 2717 Decal - Original Size - A4  43-  8
C224 2717 Decal - Original Size - A4  47-  3
C224 2717 Decal - Original Size - A4  67- 14
C224 2718 Decal - Paper Size - A4  11- 39
C224 2718 Decal - Paper Size - A4  67- 12
C224 2720 Operation Panel Ass’y - LT   3-  7
C224 2725 Operation Panel Ass’y - A4   3-  7
C224 2732 Decal - How To Operation - LT  43-  6
C224 2732 Decal - How To Operation - LT  67- 13

C224 2733 Decal - Original Size - LT  43-  8
C224 2733 Decal - Original Size - LT  47-  3
C224 2733 Decal - Original Size - LT  67- 14
C224 2734 Decal - ADF On/off  43-  7
C224 2734 Decal - ADF On/off  67-  5
C224 2736 Decal - Original Table  47-  4
C224 2736 Decal - Original Table  67- 15
C224 2737 Decal - Paper Feed  17-  7
C224 2737 Decal - Paper Feed  67-  9
C224 2740 Decal - How To Operation - A4  43-  6
C224 2740 Decal - How To Operation - A4  67- 13
C224 2742 Decal - Drum Operation   3- 17
C224 2742 Decal - Drum Operation  67-  7
C224 2743 Cover - Paper Feed Lever  17-  2
C224 2766 Decal - Counter   3- 19
C224 2766 Decal - Counter  67-  6
C224 2771 Decal - Drum Replacement   3- 13
C224 2771 Decal - Drum Replacement  67- 11
C224 3007 Stopper  47- 26
C224 3009 Grounding Plate  47- 41
C224 3014 Reverse Roller  45- 36
C224 3016 Original Feed Guide  47-  5
C224 3019 Grounding Plate   5- 51
C224 3020 Original Guide Holder  47- 31
C224 3024 Original Table  47-  2
C224 3028 Switch Bracket  47- 36
C224 3029 Scanner Sensor Bracket  47- 37
C224 3030 Sensor Cover  47- 34
C224 3031 Sensor Arm  47- 38
C224 3032 Spring Plate  47- 39
C224 3035 Sensor Holder Plate  45-  5
C224 3037 Sensor Stay  45- 17
C224 3040 Lens Block  49-  7
C224 3041 Left Fluorescent Lamp Cover  47- 14
C224 3042 Right Fluorescent Lamp Cover  47- 23

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 12 Parts Index



C224 3043 Original Table Cover - Left  47- 19
C224 3044 Original Table Cover - Right  47-  8
C224 3045 Switch Actuator  47- 18
C224 3051 Lens Base Plate  49-  3
C224 3060 Pressure Roller  43- 35
C224 3061 Pressure Roller Shaft  43- 38
C224 3062 Scanner Upper Mirror  49- 27
C224 3066 Original Guide  43- 48
C224 3071 Stay - Original Exit Tray  47- 20
C224 3077 Original Tray   3-  5
C224 3078 Bracket - Fluorescent Lamp Socket  49- 19
C224 3082 Blade Holder  43- 30
C224 3085 Bracket  43- 25
C224 3091 Lens  49-  6
C224 3094 Pressure Spring  43- 29
C224 3101 ADF Base  43- 37
C224 3111 Feed Roller - Left  47- 21
C224 3112 Separation Guide Plate  43- 47
C224 3118 Guide Plate Holder  43- 27
C224 3124 Grip Bracket  47- 10
C224 3136 Right Cover - Scanner  47-  9
C224 3144 ADF Cam  43- 42
C224 3171 Paper Feed Roller  45-  2
C224 3206 ADF Cover  43-  3
C224 3209 Cam Knob  43- 23
C224 3509 Upper Lever   5- 25
C224 3541 Upper Eject Roller  57- 27
C224 3545 Lower Eject Roller  57- 30
C224 3727 Bottom Plate - Master Eject  59-  7
C224 3768 Upper Inner Cover  61-  5
C224 4016 Master Roller Catcher  51- 22
C224 4052 Upper Tension Roller  55- 14
C224 4061 Connector Bracket - Left  57- 10
C224 4063 Upper Invertor Roller  57-  3
C224 4065 Cutter Unit  53-  3

C224 4520 Drum Lock Pin   5- 15
C224 4670 Ink Pump Ass’y  35- 11
C224 5031 Spring - Feed Roller Pressure  15-  2
C224 5034 Spring Link  15-  3
C224 5037 Feed Roller Holder  15-  5
C224 5041 Reverse Roller  15- 29
C224 5056 Hinge  11- 34
C224 5073 Arm Balancer - Feed Roller  15- 10
C224 5090 Motor Cover  13- 20
C224 5094 Shielding Sheet  11- 28
C224 5101 Sector Gear  19-  5
C224 5122 Lower Guide Plate  21- 28
C224 5124 Lower Guide Plate  21- 21
C224 5126 Right Rack - Paper Feed  11- 25
C224 5128 Left Rack - Paper Feed  11- 40
C224 5142 Feed Roller Arm  23-  9
C224 5158 Safety Switch Plate  13- 13
C224 5162 Switch Bracket  13-  3
C224 5230 Lower Feed Roller  21- 18
C224 5515 Pressure On/off Lever  21- 13
C224 5552 Left Arm - Print Pressure  25- 10
C224 5553 Right Arm - Print Pressure  25-  7
C224 5554 Press Roller Ass’y  25- 13
C224 5555 Press Roller  25- 27
C224 6001 Vacuum Plate Base  31- 12
C224 6004 Pawl Cam  25- 25
C224 6009 Drive Roller - Transport Belt  31- 11
C224 6019 Idler Roller Shaft  31-  1
C224 6033 Pump Drive Gear  27-  9
C224 6060 Vacuum Drive Bracket  29-  6
C224 6150 End Fence  33- 15
C224 8006 Fluorescent Lamp Stabilizer  49- 17
C224 8007 IC - IPU  63-  9
C224 8008 IC - THD  63- 10
C224 8012 A/D Converter Board  49- 16

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 13 Parts Index



C224 8023 Image Processing Board  49-  8
C224 8031 Thermal Head - B4  51-  1
C224 8042 Mpu Board  63- 12
C224 8058 AC Drive Board - 115V  63-  6
C224 8061 Motor - Dc25.8w   7- 18
C224 8063 AC Drive Board - 220V  63-  6
C224 8090 Original Pressure Roller  43- 18
C224 8101 DC Drive Harness  63- 32
C224 8106 Paper Exit Unit Harness  31-  4
C224 8110 AC Drive Harness  63- 47
C224 8122 Master Eject Harness  57-  7
C224 8128 Plotter Unit Harness  51- 17
C224 8151 Transformer - 115V  63- 35
C224 8156 Transformer - 220V  63- 35
C224 8162 Relay Harness - MAIN  63- 49
C224 8163 Relay Harness - Plotter  51- 15
C224 8164 Relay Harness - Power Supply  51- 14
C224 8205 Scanner Sensor Ass’y  47- 40
C224 8242 Power Supply Cord - 115V  63- 14
C224 8252 Power Supply Cord - 220V  63- 14
C224 8301 Power Supply Board - 115V  63- 38
C224 8341 Power Supply Board - 220V  63- 38
C224 8502 Left Socket - Fluorescent Lamp  49- 22
C224 8504 Right Socket - Fluorescent Lamp  49- 20
C224 8607 Operating Instructions - English  67- 22
C224 8608 Operating Instructions - English (ASIA)  67- 22
C522 22450 Decal Sheet  73-  9
C522 2413 Cover Stopper  73- 17
C522 2417 Cover Stopper Supporter  73- 16
C522 2418 Cassette Cover  73- 18
C522 2421 Bottom Plate  73- 13
C522 2423 Cushion Seal - 10x19  73- 14
C522 2431 Side Fence  73- 15
C522 2432 Rear Fence  73- 19
C522 2433 Plate Nut  73- 10

C522 2434 Grounding Plate  73- 12
C522 2435 Screw - M3  73- 22
C522 2441 Cassette Body  73- 21
C526 2100 Option Drum Case  65-  8
C526 2110 Decal - Drum Case  65-  9
C526 2150 Drum Decal - Black  65-  3
C526 2151 Drum Decal - Red  65-  4
C526 2152 Drum Decal - Blue  65-  5
C526 2153 Drum Decal - Green  65-  6
C526 2154 Drum Decal - Brown  65-  7
C557 4648 Front Drum Flange  39- 28
C557 4817 Ink Tube  35- 24
H012 1181 Bushing- 6mm  57-  1

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 14 Parts Index



A030 1339 Plate Nut - Key Counter   5- 47
5053 0223 Bushing - 8mm  25- 11
5053 0223 Bushing - 8mm  27- 20
5053 0223 Bushing - 8mm  45- 21
5053 0419 Bushing - 10mm  15- 22
5053 0447 Bushing - 6mm  43- 21
5053 0447 Bushing - 6mm  45-  4
5054 0536 Magnet Catch Ass’y   5- 22
5054 0536 Magnet Catch Ass’y  37-  9
5056 0188 Bushing - 6mm - Long  55-  4
5056 0509 Nut Plate - Microswitch  63-  3
5056 0509 Nut Plate - Microswitch  63- 45
5070 0719 Bushing - 10 Mm  29-  2
5070 0923 Spring Washer - Rotating Table  11-  2
5203 5230 Master Sensor  51- 30
5214 5235 Paper Feed Sensor  11-  9
5309 1023 Pinion Paper Feed Table  11- 30
5400 3404 Stepped Screw  37- 13
5403 2075 Stepped Screw   7- 42
5403 2075 Stepped Screw  15-  4
5403 2075 Stepped Screw  17- 23
5403 2075 Stepped Screw  55-  5
5403 2075 Stepped Screw  57- 17
5413 2266 Spring Anchor  37-  8
5443 2713 Wave Washer  47- 29
5447 2681 Snap Ring  45-  3
5466 3147 Adjusting Knob  49-  9
5501 4719 Rubber Ring - Stopper   5- 38
5501 5929 Spacer - 5.2 Mm X 16 Mm X 1  19-  1
5501 7559 Spring - Master Feed  25-  4
5501 8180 Plate Spring - Feed Roller Pressure  17-  5
5501 8195 Steel Ball 3/16,  17-  9
5501 8328 Spring - Feed Roller Brake  21- 20
5505 6528 Spring - Press Roller  21-  3
5505 7197 Spring - Hinge - Inking  11- 29

5506 1535 Right Side Pad  11-  6
5506 1536 Screw - M4X6  11-  1
5506 4169 Rubber Roller - Paper Feed  15- 17
5506 4608 Bushing - Paper Hold/down Roller -  13- 14
5506 4608 Bushing - Paper Hold/down Roller -  57- 23
5506 6069 Step Screw - Etching Middle Roller  39-  4
5506 6073 Stopper - Holder - Master Hold/down  27- 13
5506 6111 Stepped Screw - M4  39- 22
5506 6314 Mylar - Master Feed Table  13- 11
5507 6032 Timing Belt Pulley - 30T  15- 20
5507 6035 Timing Belt - 162XL  15- 19
5507 6055 Front Guide Plate  17- 29
5507 6058 Spring Hook - Separator Pressure  17- 28
5507 6060 Guide Screw - Front Plate  17- 26
5507 6624 Bushing - 8x16x45mm  35-  1
5507 6624 Bushing - 8x16x45mm  45- 22
5507 6624 Bushing - 8x16x45mm  47- 16
5507 6828 Rubber Plate - Feed Table  17-  8
5507 6828 Rubber Plate - Feed Table  73- 20
5600 1080 Bush - Paper Feed Roller - Left  21- 14
5600 1081 Right Bushing - Paper Feed Roller  15- 12
5600 1086 Spacer - 10.2 X 20  19-  6
5600 1107 Snap Retainer - 12  11- 14
5600 1107 Snap Retainer - 12  15- 26
5606 2180 Sector Gear Spring  43- 40
5606 2310 Roller  11- 24
5607 2814 Roller Spring  25- 23
5607 3261 Print Pressure Spring  25- 22
5607 3705 Drive Spring  35-  6
5607 3906 Safety Switch Spring  13- 16
5875 2088 Shoulder Screw - M4  47- 33
5894 2174 Timing Belt  45- 40
5894 2186 Separation Roller Pulley  45- 39
5918 2223 Pulley - 24T  45- 12

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 15 Parts Index



0252 0040Z Pan Head Screw - M2x4  43-106
0252 0080Z Philips Pan Head Screw - M2x8  47-118
0252 0080Z Philips Pan Head Screw - M2x8  57-101
0312 5050Z Philips Pan Head Screw - M2.5x5  43-100
0312 5050Z Philips Pan Head Screw - M2.5x5  43-115
0312 5050Z Philips Pan Head Screw - M2.5x5  55-102
0313 0030Z Philips Pan Head Screw - M3x3  57-111
0313 0040Z Philips Pan Head Screw - M3x4   7-121
0313 0040Z Philips Pan Head Screw - M3x4  19-116
0313 0040Z Philips Pan Head Screw - M3x4  29-103
0313 0040Z Philips Pan Head Screw - M3x4  35-102
0313 0040Z Philips Pan Head Screw - M3x4  41-109
0313 0040Z Philips Pan Head Screw - M3x4  51-100
0313 0040Z Philips Pan Head Screw - M3x4  63-122
0313 0050Z Philips Screw - 3x5   7-129
0313 0050Z Philips Screw - 3x5  21-107
0313 0050Z Philips Screw - 3x5  41-107
0313 0050Z Philips Screw - 3x5  43-102
0313 0050Z Philips Screw - 3x5  47-113
0313 0050Z Philips Screw - 3x5  49-110
0313 0050Z Philips Screw - 3x5  51-102
0313 0050Z Philips Screw - 3x5  55-105
0313 0050Z Philips Screw - 3x5  57-106
0313 0050Z Philips Screw - 3x5  59-113
0313 0050Z Philips Screw - 3x5  61-110
0313 0050Z Philips Screw - 3x5  63-110
0313 0060W Philips Pan Head Screw - M3x6  33-107
0313 0060W Philips Pan Head Screw - M3x6  45-119
0313 0060Z Philips Pan Head Screw - M3x6  13-101
0313 0060Z Philips Pan Head Screw - M3x6  25-106
0313 0060Z Philips Pan Head Screw - M3x6  27-101
0313 0060Z Philips Pan Head Screw - M3x6  33-103
0313 0060Z Philips Pan Head Screw - M3x6  45-114
0313 0060Z Philips Pan Head Screw - M3x6  49-113
0313 0060Z Philips Pan Head Screw - M3x6  51-101

0313 0060Z Philips Pan Head Screw - M3x6  55-101
0313 0060Z Philips Pan Head Screw - M3x6  57-100
0313 0060Z Philips Pan Head Screw - M3x6  57-103
0313 0100Z Philips Pan Head Screw - M3x10  11-102
0313 0100Z Philips Pan Head Screw - M3x10  31-103
0313 0100Z Philips Pan Head Screw - M3x10  45-104
0313 0120Z Philips Screw - 3x12  43-111
0313 0140Z Philips Pan Head Screw - M3x14  13-114
0313 0140Z Philips Pan Head Screw - M3x14  45-103
0313 0140Z Philips Pan Head Screw - M3x14  49-105
0313 0140Z Philips Pan Head Screw - M3x14  61-111
0313 0140Z Philips Pan Head Screw - M3x14  63-100
0313 0200Z Philips Screw - 3x20  47-114
0314 0050Z Philips Pan Head Screw - M4x5  49-112
0314 0050Z Philips Pan Head Screw - M4x5  57-104
0314 0060Z Philips Pan Head Screw - M4x6   5-109
0314 0060Z Philips Pan Head Screw - M4x6   9-112
0314 0060Z Philips Pan Head Screw - M4x6  15-108
0314 0060Z Philips Pan Head Screw - M4x6  35-110
0314 0060Z Philips Pan Head Screw - M4x6  37-108
0314 0060Z Philips Pan Head Screw - M4x6  39-110
0314 0060Z Philips Pan Head Screw - M4x6  41-105
0314 0060Z Philips Pan Head Screw - M4x6  47-104
0314 0060Z Philips Pan Head Screw - M4x6  51-103
0314 0060Z Philips Pan Head Screw - M4x6  53-101
0314 0060Z Philips Pan Head Screw - M4x6  53-106
0314 0060Z Philips Pan Head Screw - M4x6  59-110
0314 0060Z Philips Pan Head Screw - M4x6  61-108
0314 0080Z Philips Screw - 4x8   3-102
0314 0080Z Philips Screw - 4x8   5-100
0314 0080Z Philips Screw - 4x8   7-101
0314 0080Z Philips Screw - 4x8   9-119
0314 0080Z Philips Screw - 4x8  11-112
0314 0080Z Philips Screw - 4x8  13-106
0314 0080Z Philips Screw - 4x8  15-107

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 16 Parts Index



0314 0080Z Philips Screw - 4x8  17-100
0314 0080Z Philips Screw - 4x8  21-101
0314 0080Z Philips Screw - 4x8  25-110
0314 0080Z Philips Screw - 4x8  29-102
0314 0080Z Philips Screw - 4x8  33-100
0314 0080Z Philips Screw - 4x8  39-100
0314 0080Z Philips Screw - 4x8  41-100
0314 0080Z Philips Screw - 4x8  47-109
0314 0080Z Philips Screw - 4x8  59-102
0314 0080Z Philips Screw - 4x8  61-102
0314 0080Z Philips Screw - 4x8  63-113
0314 0100W Philips Pan Head Screw - M4x10  45-118
0314 0100Z Philips Screw - 4x10   7-106
0314 0100Z Philips Screw - 4x10  21-106
0314 0100Z Philips Screw - 4x10  25-112
0314 0100Z Philips Screw - 4x10  43-103
0314 0120Z Philips Screw - 4x12   9-118
0314 0120Z Philips Screw - 4x12  17-105
0314 0140Z Philips Screw - 4x14  63-104
0314 0160Z Philips Pan Head Screw - M4x16  63-114
0314 0200Z Philips Screw - 4x20  21-104
0314 0200Z Philips Screw - 4x20  63-107
0314 0350Z Screw - M4X35  59-103
0315 0060Z Philips Screw - 5x6   9-113
0315 0120Z Philips Screw - 5x12   5-104
0323 0050Z Philips Sunken Head Screw - M3x5  39-111
0323 0050Z Philips Sunken Head Screw - M3x5  45-107
0323 0060Z Philips Sunk Screw - M3x6  73-103
0323 0100Z Philips Sunken Head Screw - M3x10   3-101
0323 0100Z Philips Sunken Head Screw - M3x10  11-101
0323 0100Z Philips Sunken Head Screw - M3x10  17-102
0323 0100Z Philips Sunken Head Screw - M3x10  51-109
0324 0060Z Philips Sunken Head Screw - M4x6  11-110
0324 0100Z Sunk Screw - 4x10  65-101
0343 0060D Philips Truss Head Screw - M3x6   3-109

0343 0060D Philips Truss Head Screw - M3x6  47-103
0344 0080D Philips Truss Head Screw - M4x8   3-104
0344 0080D Philips Truss Head Screw - M4x8  47-107
0353 0080D Philips Truss Head Screw - M3x8  47-100
0354 0050D Screw - M4X5   3-108
0413 0052Z Tapping Screw - M3x5  73-101
0433 0060W Tapping Screw - M3x6  59-116
0433 0060W Tapping Screw - M3x6  63-102
0433 0062W Hexagon Head Tapping Screw - M3x6  11-111
0433 0062W Hexagon Head Tapping Screw - M3x6  33-105
0433 0080Z Tapping Screw - M3x8   3-100
0433 0080Z Tapping Screw - M3x8  25-117
0433 0080Z Tapping Screw - M3x8  47-110
0433 0082Z Tapping Screw - M3x8  33-101
0433 0082Z Tapping Screw - M3x8  73-102
0434 0060Z Tapping Screw - M4x6  31-102
0434 0060Z Tapping Screw - M4x6  37-103
0434 0060Z Tapping Screw - M4x6  51-110
0434 0060Z Tapping Screw - M4x6  57-105
0434 0060Z Tapping Screw - M4x6  57-102
0434 0060Z Tapping Screw - M4x6  59-107
0434 0060Z Tapping Screw - M4x6  61-103
0434 0062W Pan Head Tapping Screw - M4x6  61-106
0434 0080Z Tapping Screw - M4x8   5-108
0434 0080Z Tapping Screw - M4x8   5-111
0434 0080Z Tapping Screw - M4x8  15-109
0434 0080Z Tapping Screw - M4x8  17-107
0434 0080Z Tapping Screw - M4x8  17-109
0434 0080Z Tapping Screw - M4x8  35-108
0434 0080Z Tapping Screw - M4x8  37-105
0434 0080Z Tapping Screw - M4x8  45-115
0434 0080Z Tapping Screw - M4x8  47-102
0434 0080Z Tapping Screw - M4x8  49-111
0434 0080Z Tapping Screw - M4x8  51-104
0434 0080Z Tapping Screw - M4x8  53-104

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 17 Parts Index



0434 0080Z Tapping Screw - M4x8  61-100
0434 0080Z Tapping Screw - M4x8  63-105
0434 0082Z Tapping Screw - M4x8   3-105
0434 0082Z Tapping Screw - M4x8  41-104
0434 0100Z Pan Head Self-tapping Screw - M4x10   5-102
0434 0100Z Pan Head Self-tapping Screw - M4x10  37-101
0553 0060E Allen Screw - M3x6  47-116
0553 0060E Allen Screw - M3x6  49-101
0554 0040E Allen Screw - M4x4  15-113
0554 0040E Allen Screw - M4x4  31-107
0554 0040E Allen Screw - M4x4  45-121
0554 0040E Allen Screw - M4x4  47-111
0554 0040E Allen Screw - M4x4  49-108
0573 0040E Hexagon Headless Set Screw - M3x4  41-108
0573 0040E Hexagon Headless Set Screw - M3x4  45-113
0573 0050E Hexagon Headless Set Screw - M3x5   7-120
0573 0050E Hexagon Headless Set Screw - M3x5  21-105
0574 0040E Hexagon Headless Set Screw - M4x4   9-102
0574 0040E Hexagon Headless Set Screw - M4x4  13-105
0574 0040E Hexagon Headless Set Screw - M4x4  13-109
0574 0040E Hexagon Headless Set Screw - M4x4  15-106
0574 0040E Hexagon Headless Set Screw - M4x4  53-105
0574 0050E Hexagon Headless Set Screw - M4x5   9-117
0574 0050E Hexagon Headless Set Screw - M4x5  35-107
0574 0050E Hexagon Headless Set Screw - M4x5  39-115
0575 0080E Hexagon Headless Set Screw - M5x8  39-103
0584 0100Z Hexagon Bolt - M4x10  65-100
0584 0121Z Hexagon Bolt - M4x12  25-104
0584 0121Z Hexagon Bolt - M4x12  27-105
0584 0121Z Hexagon Bolt - M4x12  27-107
0585 0100Z Bolt - M5x10  23-110
0586 0451Z Hexagon Bolt - M6x45  25-122
0588 0120Z Hexagon Bolt - M8x12  65-102
0593 0080E Bolt - M3x8  25-118
0593 0080E Bolt - M3x8  27-108

0594 0060E Socket Screw - 4X6  19-110
0594 0060E Socket Screw - 4X6  23-104
0594 0060E Socket Screw - 4X6  25-103
0594 0060E Socket Screw - 4X6  41-101
0594 0080E Bolt - M4x8   7-112
0594 0080E Bolt - M4x8  15-102
0594 0080E Bolt - M4x8  31-106
0594 0080E Bolt - M4x8  37-106
0594 0080Z Bolt - M4x8  39-113
0595 0080Z Bolt - M5x8  35-100
0595 0120E Socket Screw - M5X12   9-107
0595 0140E Hexagon Bolt - M5x14  39-102
0622 0060E Spring Pin - 2x6mm   7-102
0622 0250E Spring Pin M2x250   5-115
0623 0080E Spring Pin - 3x8mm  35-106
0623 0100E Spring Pin - 3x10mm  19-114
0623 0100E Spring Pin - 3x10mm  25-101
0623 0120E Spring Pin - M3x12   7-103
0623 0120E Spring Pin - M3x12  43-104
0623 0120E Spring Pin - M3x12  57-107
0623 0140E Spring Pin - 3x14mm   7-128
0623 0160E Spring Pin - 3x16mm  31-108
0623 0180E Spring Pin - 3x18mm  29-101
0623 0200E Spring Pin - 3x20mm   9-114
0624 0160E Spring Pin - 4x16mm  13-103
0624 0220E Spring Pin - 4x20mm  13-104
0632 0100G Pin - 2x10mm  45-100
0700 0060G Flat Washer - M6  25-102
0701 0030Z Flat Washer - M3   7-130
0701 0030Z Flat Washer - M3  45-106
0701 0030Z Flat Washer - M3  63-112
0701 0040Z Flat Washer - M4  11-108
0701 0040Z Flat Washer - M4  15-103
0701 0040Z Flat Washer - M4  19-107
0701 0040Z Flat Washer - M4  23-105

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 18 Parts Index



0701 0040Z Flat Washer - M4  25-121
0701 0040Z Flat Washer - M4  43-117
0701 0040Z Flat Washer - M4  47-105
0701 0040Z Flat Washer - M4  49-103
0701 0040Z Flat Washer - M4  63-121
0701 0050Z Flat Washer - M5  23-111
0701 0060Z Flat Washer - M6  55-103
0701 0080Z Flat Washer - M8  11-100
0704 0030W Toothed Washer - M3   5-103
0704 0030W Toothed Washer - M3  33-104
0707 4160B Bushing - 4x16mm  35-103
0707 6040B Bushing - 6x4mm   7-118
0707 6080B Bushing - 6x8mm   7-122
0707 6120B Bushing - 6x12mm   7-123
0707 8080B Bushing - 8x8mm  45-120
0707 8080B Bushing - 8x8mm  49-109
0710 0030Z Hex Nut 3  11-107
0710 0040Z Hex Nut 4  25-105
0710 0040Z Hex Nut 4  27-106
0712 0060Z Hexagon Nut - M6   9-109
0712 0060Z Hexagon Nut - M6  19-109
0713 0040B Hexagon Nut - M4  15-104
0713 0040B Hexagon Nut - M4  17-104
0713 0040B Hexagon Nut - M4  19-103
0713 0040B Hexagon Nut - M4  23-108
0713 0050B Hexagon Nut - M5   5-101
0713 0050B Hexagon Nut - M5   7-100
0713 0050B Hexagon Nut - M5   9-101
0713 0050B Hexagon Nut - M5  19-117
0713 0050B Hexagon Nut - M5  23-102
0713 0050B Hexagon Nut - M5  25-115
0713 0050B Hexagon Nut - M5  47-115
0720 0020Z Retaining Ring - M2  43-108
0720 0020Z Retaining Ring - M2  63-111
0720 0030Z Retaining Ring - M3  27-100

0720 0030Z Retaining Ring - M3  33-102
0720 0030Z Retaining Ring - M3  43-105
0720 0030Z Retaining Ring - M3  57-108
0720 0030Z Retaining Ring - M3  57-103
0720 0030Z Retaining Ring - M3  59-105
0720 0040Z Retaining Ring - M4   7-124
0720 0040Z Retaining Ring - M4  11-104
0720 0040Z Retaining Ring - M4  15-101
0720 0040Z Retaining Ring - M4  19-113
0720 0040Z Retaining Ring - M4  23-101
0720 0040Z Retaining Ring - M4  25-116
0720 0040Z Retaining Ring - M4  43-101
0720 0040Z Retaining Ring - M4  49-106
0720 0040Z Retaining Ring - M4  51-111
0720 0040Z Retaining Ring - M4  55-100
0720 0040Z Retaining Ring - M4  57-101
0720 0040Z Retaining Ring - M4  57-100
0720 0040Z Retaining Ring - M4  59-104
0720 0050Z Retaining Ring - M5   5-114
0720 0050Z Retaining Ring - M5   7-125
0720 0050Z Retaining Ring - M5  13-112
0720 0050Z Retaining Ring - M5  15-105
0720 0050Z Retaining Ring - M5  21-103
0720 0050Z Retaining Ring - M5  35-113
0720 0050Z Retaining Ring - M5  37-104
0720 0050Z Retaining Ring - M5  39-109
0720 0050Z Retaining Ring - M5  41-111
0720 0050Z Retaining Ring - M5  43-109
0720 0050Z Retaining Ring - M5  45-101
0720 0050Z Retaining Ring - M5  51-108
0720 0050Z Retaining Ring - M5  55-104
0720 0050Z Retaining Ring - M5  57-106
0720 0050Z Retaining Ring - M5  57-108
0720 0050Z Retaining Ring - M5  59-114
0720 0060Z Retaining Ring - M6  11-105

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 19 Parts Index



0720 0060Z Retaining Ring - M6  15-114
0720 0060Z Retaining Ring - M6  19-105
0720 0060Z Retaining Ring - M6  21-100
0720 0060Z Retaining Ring - M6  25-108
0720 0060Z Retaining Ring - M6  27-104
0720 0060Z Retaining Ring - M6  35-109
0720 0060Z Retaining Ring - M6  37-109
0720 0060Z Retaining Ring - M6  45-112
0720 0060Z Retaining Ring - M6  47-106
0720 0060Z Retaining Ring - M6  49-114
0720 0060Z Retaining Ring - M6  59-106
0720 0070Z Retaining Ring - M7  51-107
0720 0070Z Retaining Ring - M7  53-102
0720 0080Z Retaining Ring - M8   7-109
0720 0080Z Retaining Ring - M8   9-103
0720 0080Z Retaining Ring - M8  13-102
0720 0080Z Retaining Ring - M8  19-106
0720 0080Z Retaining Ring - M8  23-100
0720 0080Z Retaining Ring - M8  25-113
0720 0080Z Retaining Ring - M8  29-100
0720 0080Z Retaining Ring - M8  31-100
0720 0080Z Retaining Ring - M8  59-111
0720 0120Z Retaining Ring - M12   7-116
0720 0120Z Retaining Ring - M12  13-107
0720 0120Z Retaining Ring - M12  25-109
0725 0100Z Retaining Ring - M10   7-114
0725 0160E Retaining Ring C - M16  41-102
0725 0220Z Retaining Ring - M22  19-100
0740 3007 Ball Bearing - 7x19x6mm  19-101
0740 3007 Ball Bearing - 7x19x6mm  25-120
0740 3010 Ball Bearing - 10x26x8mm  21-102
0740 3012 Ball Bearing - 12x28x8   7-117
0740 3012 Ball Bearing - 12x28x8   9-108
0740 3206 Ball Bearing - 6x19x6  25-100
0740 3206 Ball Bearing - 6x19x6  41-106

0740 3808 Ball Bearing - 8x16x5mm  23-107
0741 3706 Ball Bearing - 6x10x3  13-115
0741 3807S Ball Bearing - 7x14x5   9-115
0741 3807S Ball Bearing - 7x14x5  19-112
0741 3908S Ball Bearing - 8x19x6   9-111
0801 1004 Screw - M4X4   3-103
0801 1004 Screw - M4X4   5-105
0801 1004 Screw - M4X4  17-101
0801 1004 Screw - M4X4  21-108
0801 1004 Screw - M4X4  45-109
0801 1135 Philips Pan Head Screw - M3x3   5-113
0801 1135 Philips Pan Head Screw - M3x3   7-127
0801 1135 Philips Pan Head Screw - M3x3  59-112
0803 0017 Knob Screw - M4x6.5  73-  7
0803 0043 Screw - M3X11  43-110
0804 4046 Spring Pin - 4x16   7-111
0804 4046 Spring Pin - 4x16   9-116
0804 4048 Spring Pin - 4x20   7-113
0804 4055 Pin  15-111
0804 6090 Hexagon Bolt - M4  23-109
0804 6091 Hexagonal Set Screw - M2x5  39-114
0804 6092 Hexagonal Set Screw   9-105
0804 6092 Hexagonal Set Screw  25-114
0804 6101 Hexagon Bolt - M3  25-119
0805 3104 Ball Bearing - 8x22x7mm   7-107
0805 3134 Ball Bearing - 10x26x8mm   7-115
0805 3263 Bearing - 6 X 10 X 6mm  15-112
0805 3263 Bearing - 6 X 10 X 6mm  57-  4
0805 3452 Ball Bearing - 10x22x6mm  31-105
0805 6009 Rubber Foot   5-107
0807 2071 Washer - 3.1x7x0.2mm   7-119
0807 3041 Spring Washer  57-109
0807 3103 Washer - 4x13x2.3mm  39-107
0807 4076 Washer - 8.2x6.1x0.3mm  13-108
0807 4118 Flat Washer  59-115

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 20 Parts Index



0807 4126 Flat Washer - 6.2x12x0.2mm  39-104
0807 5004 Washer  19-102
0807 5044 Spacer - 8.1mm X 11.5mm X 0.2  39-105
0807 5071 Spacer - 10x0.5mm  45-117
0807 5076 Washer - 8x13x2.2mm  39-106
0807 7013 Spacer - 10.2 X 14 X 0.2 Mm   7-110
0807 7013 Spacer - 10.2 X 14 X 0.2 Mm   9-104
0807 7013 Spacer - 10.2 X 14 X 0.2 Mm  19-108
0807 7013 Spacer - 10.2 X 14 X 0.2 Mm  31-101
0807 7018 Washer - M10  19-104
0807 7018 Washer - M10  23-103
0807 7040 Spacer 12.5mm X 22mm X 0.5   9-110
0807 7055 Holder - Main Shaft  19-111
0807 7114 Washer - 16x24x0.3mm  39-117
0807 7114 Washer - 16x24x0.3mm  41-112
0808 0021 Rubber Ring  35-112
0951 3004Z Philips Screw With Flat Washer-M3x4  47-117
0951 3005Z Philips Pan Head Screw - M3 X 5   7-104
0951 3005Z Philips Pan Head Screw - M3 X 5  17-108
0951 3005Z Philips Pan Head Screw - M3 X 5  43-112
0951 3005Z Philips Pan Head Screw - M3 X 5  45-102
0951 3005Z Philips Pan Head Screw - M3 X 5  47-112
0951 3006Z Philips Screw With Flat Washer - M3   3-106
0951 3006Z Philips Screw With Flat Washer - M3   5-112
0951 3006Z Philips Screw With Flat Washer - M3   7-105
0951 3006Z Philips Screw With Flat Washer - M3  11-109
0951 3006Z Philips Screw With Flat Washer - M3  13-111
0951 3006Z Philips Screw With Flat Washer - M3  15-110
0951 3006Z Philips Screw With Flat Washer - M3  17-103
0951 3006Z Philips Screw With Flat Washer - M3  43-107
0951 3006Z Philips Screw With Flat Washer - M3  45-111
0951 3006Z Philips Screw With Flat Washer - M3  47-108
0951 3006Z Philips Screw With Flat Washer - M3  49-104
0951 3006Z Philips Screw With Flat Washer - M3  49-107
0951 3006Z Philips Screw With Flat Washer - M3  49-115

0951 3006Z Philips Screw With Flat Washer - M3  51-106
0951 3006Z Philips Screw With Flat Washer - M3  57-105
0951 3006Z Philips Screw With Flat Washer - M3  63-109
0951 3025Z Philips Screw W/ F Washer - M3x25  63-124
0951 4005Z Philips Screw With Flat Washer-m4x5  13-100
0951 4006Z Philips Screw With Flat Washer - M4  19-115
0951 4006Z Philips Screw With Flat Washer - M4  21-109
0951 4006Z Philips Screw With Flat Washer - M4  35-101
0951 4006Z Philips Screw With Flat Washer - M4  37-102
0951 4006Z Philips Screw With Flat Washer - M4  39-108
0951 4006Z Philips Screw With Flat Washer - M4  41-110
0951 4006Z Philips Screw With Flat Washer - M4  43-113
0951 4008W Philips Screw With Flat Washer-m4x8  49-102
0951 4008Z Philips Screw With Flat Washer M4x8  11-106
0951 4008Z Philips Screw With Flat Washer M4x8  17-106
0951 4008Z Philips Screw With Flat Washer M4x8  25-107
0951 4008Z Philips Screw With Flat Washer M4x8  33-106
0951 4008Z Philips Screw With Flat Washer M4x8  39-116
0951 4008Z Philips Screw With Flat Washer M4x8  45-110
0951 4008Z Philips Screw With Flat Washer M4x8  63-103
0951 4010Z Philips Screw With Flat Washer M4 X  11-103
0951 4010Z Philips Screw With Flat Washer M4 X  23-106
0951 4010Z Philips Screw With Flat Washer M4 X  35-111
0951 4010Z Philips Screw With Flat Washer M4 X  53-103
0951 4020Z Philips Screw With Flat Washer - M4  35-105
0951 5008Z Philips Screw With Flat Washer-m5x8   7-126
0951 5030Z Philips Screw With Flat Washer - M5   5-106
0960 3006Z Philips Flange Screw-m3x6  43-116
0960 3016B Philips Flange Screw - M3x16  63-123
0960 4005Z Philips Flange Screw - M4x5  59-101
0960 4006Z Philips Flange Screw - M4x6  13-110
0960 4006Z Philips Flange Screw - M4x6  35-104
0960 4006Z Philips Flange Screw - M4x6  39-112
0960 4008Z Flange Head Screw - 4 X 8   7-108
0960 4008Z Flange Head Screw - 4 X 8   9-100

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 21 Parts Index



0960 4008Z Flange Head Screw - 4 X 8   9-106
0960 4008Z Flange Head Screw - 4 X 8  27-102
0960 4008Z Flange Head Screw - 4 X 8  31-104
0960 4008Z Flange Head Screw - 4 X 8  63-117
0960 4010Z Philips Flange Screw - M4x10  59-100
0960 5008Z Philips Flange Screw - M5x8  27-103
0964 3008Z Tapping Screw W/flat Washer - M3x8  59-109
0964 4008Z Tapping Screw W/washer - M4x8  37-107
0964 4008Z Tapping Screw W/washer - M4x8  57-102
0964 4008Z Tapping Screw W/washer - M4x8  57-110
0964 4010Z Tapping Screw W/washer - M4x10  61-101
0965 3005B Tapping Screw W/t Flat Washer-m3x5  47-101
0965 3010Z Tapping Screw W/t Flat Washer-m3x10   3-107
1102 1341 Connector - 8p  39-101
1105 0009 Nylon Clip - 5n  63-120
1105 0016 Nylon Clip - 4n  43-114
1105 0016 Nylon Clip - 4n  57-104
1105 0108 Nylon Clip  61-104
1105 0144 Harness Clamp  51-105
1105 0144 Harness Clamp  57-107
1105 0160 Clamp  49-116
1105 0209 Clamp  41-103
1106 0180 Snap Bush - 3.3mm  63-119
1106 0411 Bushing - 11.5mm  45-116
1106 0554 Locking Support   5-110
1107 0389 Fuse - 2.5a  63-108
1107 0389 Fuse - 2.5a  63-115
1204 1320 Switch  45-108
1204 2267 Micro Switch - V-162-3c25  61-109
1204 2267 Micro Switch - V-162-3c25  63-125
1204 2382 Interlock Switch - Fail-ca22  63-101
1204 2424 Micro Switch  13-113
1403 0456 Photosensor - Ee-sb5-c3  31-  6

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 22 Parts Index



0960 4008Z Flange Head Screw - 4 X 8   9-106
0960 4008Z Flange Head Screw - 4 X 8  27-102
0960 4008Z Flange Head Screw - 4 X 8  31-104
0960 4008Z Flange Head Screw - 4 X 8  63-117
0960 4010Z Philips Flange Screw - M4x10  59-100
0960 5008Z Philips Flange Screw - M5x8  27-103
0964 3008Z Tapping Screw W/flat Washer - M3x8  59-109
0964 4008Z Tapping Screw W/washer - M4x8  37-107
0964 4008Z Tapping Screw W/washer - M4x8  57-102
0964 4008Z Tapping Screw W/washer - M4x8  57-110
0964 4010Z Tapping Screw W/washer - M4x10  61-101
0965 3005B Tapping Screw W/t Flat Washer-m3x5  47-101
0965 3010Z Tapping Screw W/t Flat Washer-m3x10   3-107
1102 1341 Connector - 8p  39-101
1105 0009 Nylon Clip - 5n  63-120
1105 0016 Nylon Clip - 4n  43-114
1105 0016 Nylon Clip - 4n  57-104
1105 0108 Nylon Clip  61-104
1105 0144 Harness Clamp  51-105
1105 0144 Harness Clamp  57-107
1105 0160 Clamp  49-116
1105 0209 Clamp  41-103
1106 0180 Snap Bush - 3.3mm  63-119
1106 0411 Bushing - 11.5mm  45-116
1106 0554 Locking Support   5-110
1107 0389 Fuse - 2.5a  63-108
1107 0389 Fuse - 2.5a  63-115
1204 1320 Switch  45-108
1204 2267 Micro Switch - V-162-3c25  61-109
1204 2267 Micro Switch - V-162-3c25  63-125
1204 2382 Interlock Switch - Fail-ca22  63-101
1204 2424 Micro Switch  13-113
1403 0456 Photosensor - Ee-sb5-c3  31-  6

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

C224 22 Parts Index



SS830
PARTS CATALOG





1. Exmwm sef3tefnkr 15, ’88

..,, 2



1. EXKFilOR September 15, ’88

Index
Part No. Description

Q’ty Per
No. Assembly

1 C201 2415 Master Eject Box Door 1

2 C201 2&17 Box Door Sheet 1

3 C201 2L35 Master Eject Cover 1

.!l C201 2L37 Master Eject Sheet 1

5 C200 3153* Original Tray Collar (SS810) . 2

6 C200 3158* Original Tray (SS810) . 1

6 C203 3075 Original Exit Tray (SS830) 1

8 C201 3023 Right Bracket -Original Tray 1

9 C203 2752 Operation Panel Cover 1

10 C203 2431 Rear Bracket 1

11 C203 2A30 Rear Cover Bracket 1

12 C203 2756 Rear Cover 1

13 C201 2L62 Decal - Original Table 1

i~ AO06 1327 Left Cover Cap 1

15 C203 2fI17 Rear Cover Cap I

16 C201 2L28 Paper Feed Cover 1

17 C201 2431 Support Cover 1

18 C201 2706.+- Front Cover (SS810) 1

18 C206 2706: Front Cover (SS830) 1

19 C201 2h23 Front Cover Sheet - Right 1

20 C201 2L56 Front Cover Sheet - Center 1

21 C201 2L83 Lower Hinge -Front Door 1

22 C201 2715 Decal - Replacing DrumUnit - LT 1

22 C201 2717 Decal - Replacing Drum Unit - A4 1

23 C201 2L85 Hinge Bracket 2

24 C203 2755 Front Door 1

25 C200 2434 Micro Switch Actuater 1

26 C200 2L32 Magnet Plate 1

27 C201 2481 Upper Hinge - Front Door 1

28 C203 2731 Decal - Master Eject Open 1

29 C201 21i24 Front Cover Sheet - Left 1

30 505fJ 0536 !’lagnet Catch Ass’y 6

31 C201 3020 Left Bracket -Original Tray 1

32 C201 2427 Key Counter Cover 1

-L-s ● a , *----
=Inls part numoer aoes nOt apply In U.S. 3

Index
No. I Part No. I Description I Q’ty per

Assembly

100
101
102
103
104
105
106
107
108
!09
110
111

112

113

114

0573 0040E

0803 0017

0314 .0080Z

0801 IOO&

03L.4 0080D
0314 O080D
0323 9100Z
0434 0102Z
0965 Loloz
0802 5149
035& 0050D
0&3f4 0082W
0951 3006Z
0965 301OZ
03f43 0060D

Hexagon Headless Set Screw - M3x.t

Knob Screw -MLx65

Philips Pan Head Screw -M4x8

screw - M4xL

Philips Truss Head Screw - MLx8

Philips Pan Head Screw - M4x8

Philips Sunken Head Screw - M3x1O

Tapping Screw -M4x1O

Tapping Screw W/T Flat Washer - M4x1O

Philips Pan Head Screw - M3x3

Screw - M4x5

Tapping Scre% -M4x8

Philips Screw With Flat Washer -M3x6

Tapping ScrewW/T Flat Washer -M3x1O

Philips Truss Head Screw - M3x6

115 0314 0060Z Philips Pan Head Screw -F14x6



2. FRWE September 15, ‘m

4



2. FRAME Septemkwr 1 ~, %8

I rldcx
No.

1

2

3

.4

L

5

6

7

8

9

10

11

12

!3

Ifl

15

16

17

18

13

20
21
22
23
2L
25
26
27
28
29
30
31
32
33
3L

Part No. I Description
I

C203 3037 Slide Rail

C203 2091 Front Shaft

C203 2092 Roller - Front Shaft

C201 3004* Scoeeer Sturl (SS810)
C200 3007 Lever Stopper (SS830)

C203 2117 Right Grip - Paper DeLivery

C203 2085 Right Fixing Plate

C200 3006 Stopper

C203 2120 Right Grip- Paper Feed

C203 2020 Right Bracket - Operation Panel

C203 2096 Bottom Stay Nut

C200 2005 Bottom Stay

C203 2026 Lever Bracket - Paper Feed

C203 2015 Bracket

C203 2055 Left Grip - Paper Feed

C200 h520 Lock Pin - Drum

C200 3716 Cushion Shaft

C203 20f41 Left Fixing Plate

C203 2052 Left Grip - Paper Delivery

C200 3956 Middle Lever Spring

C200 3953 Middle Lever

5L03 2075 Stepped Screw

50Sf4 0536 Magnet Catch Ass’y

C200 3957 Lower Lever Spring

C200 395L Lower Lever

C203 3509 Upper Lever

C203 2016 Left Side Plate

C203 L505 Drum Stopper ASS*Y

C200 L528 Piate Spring - Drum Rail

C203 2023 Left Bracket -Operation Panel

C203 2093 Shaft

C200 3125 Clamp

C203 L502 Drum Rail Stay

C201 2Lol!l Operation Panel Bracket

C203 fI073 Recieving Shaft

,
*This pxt number does not ap~~y In U.S.

Q’tf Per
Assembly

2

1

2

1

I

1

1

1

1

1

4

2

1

1

1

2

1

I

1

1

1

7

1

1

1

1

1

1

1

1

1

2

1

2

2

Index
No.

35

36

37

38

39

’40

L1

&z

100

10I

102

103

IO&

105

106

107

108

109

110

111

112

113

lIL

115

116

Part No.

:200 2232

:201 4533

:203 8074

5501 4719

:201 L60fI

:203 L506

:201 4532

:201 4531

331f4 O080Z

3713 O050E

0434 Olooz

3705 00G0B

0315 0120Z

0801 100fI

0951 5030Z

080.5 6009

0807 3083

031L 006GZ
1106 055~
0fJ3& 0080Z
0951 3006Z
0805 6009
0720 0050Z
0622 0250E
070B O050Z

Description

Irive Shaft

Irum Stopper Spring

,arness Stay

,ubber Ring - Stopper

Irum Rail Poller

ltopper Base

Irum Stoppec Roller

mum Stopper PawL

‘hi lips Pan Head Screw Y M4x8

[exagon Nut - MS

‘an Head Self - Tapping Screw - MLxIO

Iushing - Lx5mm

‘hi lips Pan Head Screy - M5x12

icrew - M4x4

‘hi lips Screw With Flat Washer - M5x30

;ubber ~.qt

dasher

?hilips Pan Head Screw - MLX6

Locking Support

rapping Screw -MLx8

?hilips Screw With Flat Washer - M3x6

lubber Foot

letaining Ring - M5

Spring Pin M2x250

Flat Washer - MS

Q’ty Per
Assembly

2

L

I

3

2

1

1

1



3. DRIVE SECTION ! September 15, ’88



3. DRIVE SECTION 1 SqW2mbtw 15, ‘W

dex Fart No. Description
Q’ty Per

10. Assembly

i C201 2218 Stud & Gear - 30T 1

2 C201 L561 Drum Clamper Roller 2

3 C200 fJ551 Slide Guide 2

L ‘ C200 L55L Connector Plate 2

5 C200 4561 CLainper Spring 2

6 C200 8L37 Master Eject Solenoid 2

7 C203 2080 Solenoid Bracket 1

$ C200 8116 Ink Detecting Boaid 1

9 C200 4553 Slide Shaft 2

0 C203 8091 Drum Harness I

II C201 2211 Stud 2

12 C203 230fI Support Side Plate I

13 C200 L516 Slide Guide - Drive Shaft 1

IL C200 2308 Image Shifting Arm - Small I

15 C200 2311 Image Shifting Link 1

16 C201 2217 Gear - 50T 1
!7 C203 2318 Reinforcement Plate 1

18 C201 8061 Motor - DC25.8W 1

19 C200 2!2L8 Fixing Plate 1

20 C203 2315 Tension Shaft 1

21 C203 2317 Pulley - 26T 1

22 C203 2316 Timicg Belt 1

23 C203 2303 Snap Bushing 1

2fi C200 23k0 ‘ asher

I

1

25 C200 2339 Blake Spring 1

26 C200 2338 ar - 20T 1

27 C200 8L50
i
Encorder 1

28 C200 2321 Bracket - Image Shifting Unit 1

29 C201 2221 Gear - LOT I

30 C201 2222 Coupled Gear - 20T&60T 1

31 C200 2331 Cea r - 20T 2

32 C200 2332 Gear - 16T 1

33 C201 2226 Gear -22T 2

3’4 C200 2302 Image Shifting Arm- Large 1

35 C203 2305 Bearing Supporter 1

1

7

(

[ndex
Part No. Description

Q’ty Per I
No. Assembly

100 0713 00506 Hexagon Nut - M5

10I 031.L 0080Z Phi Lips Pan Head Screw –M4x8

102 0622 O060E Spring Pin - 2x6mm

103 0623 0120E Spring Pin - 3X12mm

10.L 0951 3005Z Philips Pan Head Screw - M3x5

105 0951 3006Z Philips Screw With Flat Washer -M3x6

106 031f4 Olooz Philips Pan Head Screw - MLx1O

107 0805 310L Ball Bearing - 8x22x7mm

108 0960 LO08Z Flange Head Screw - Lx8

109 0720 0980Z Retaining Ring -M8

110 0807 ?013 Spacer - lC.2XlLx0.2mm

Ill 080fI LOfJ6 Sprii~g Pin - f4x16

112 059L 0080E Bolt -MfIx8

113 080L L048 Spring Pin - .6X20

114 0725 O1OOZ Retaining Ring - M1O

115 0805 3134 Ball Bearing - 10x26x8mm

116 0720 0120Z Retaining Ring -M12

117 07/,0 3012 Ball Bearing - 12x28x8mm

118 0707 6o140B Bushing - 6xlImm

119 0807 2071 Washer - 3.lx7x0.2mm

120 0573 0050E Hexagon Headless Set Screw - M3x5

121 0313 00L0Z Philips Pan Head Screw - M3xfI

122 0707 60i30B Bushing - 6x8mm

123 0707 6120B Bushing - 6x12mm

12L 0720 00L0Z Retaining Ring -MA

125 0707 6120B Bushing - 6x12Mm

!26 0951 5008Z Philips Screw With Flat Washer - M5x8

127 0720 0050E Retaining Ring -MS



4. DRWE SECT$C)N 11

8



Sq3@mk 15, ’88

Description I Q’ty Per
Assembly

I fc200 Sf.c)z

\c200 ?22!4

5 C200 5560

6 C203 23t2

7 C203 8LOL

8 (-~ol 22[0

9 1C200 2226

10 C201 2212

11 C200 2267

12 C200 2217

13 C203 2326

“1L C203 2327

15 C203 2311

16 C203 2215

17 C200 6053

18 C203 2216

19 C203 2309

20 C200 2205

21 C201 2207

22 C201 2209

23 C203 2306

2L C203 2318

P!ain Motor - I13M)W

,Collar - Pressure Cam Shaft

‘Pressure Cam Shaft

I

Plate Nut - Print Pressure Cam

Print Pressure Cam

Pul Iey

Commutation Brush

ar Support Plate - Rear

Gear - 90T

Gear Support Plate - Front

Spacer

ollar

I

ar - 90Z

Pulley Flange

ar Flange

ar - 18T

ar - LOT

Driven Shaft

1

Pulse Disk

Bracket - Drum Rotation Sensor

ar - 18T

Bushing Stopper

hPPort Side Plate - AID

einfcrcement Plate

I

\

1

1

1

I

2

I

1

1

2

1

1

I

1

1

1

1

1

1

1

1

1

1

[ ndex
No. Part No. Description

Q’ty Per
Assembly

I00 0960 LO08Z Fldnge Head Screw - LX8

10[ 07\3 00500 Hexagon Nut - M5

102 057L 00f+OE Hexagon Headless Set Scre:# - M4xL

103 0720 0080Z Retaining Ring -M8

10L 0807 7013 Spacer - lo.2x14xo.2mm

105 0804 6092 HexagonaL Set Screw

106 0700 00502 Flat Washer - MS

107 0595 0!20E Socket Screw - !45x12

108 0314 0060Z Philips Pan Head Screw - MLX6

109 071200602 Hexagon Nut - M6

{10 0623 0200E Spring Pin - 3x20mm

Ill 07.41 3908S Bearing

112 080L LOf46 Spring Pin - Lx16

113 031S 00602 Philips Pan Head Screw - /15x6

lIL ,0623 OlfIOE Spring Pin - 3xlLmm

115 07LI 3807S Bear i ng

116 0951 50082 Philips Screw With Flat Washer - M5x8

117 057& 0050E Hexagon Headless Set Screw - Mf+x5

118 1L03 0539 Photo Interrupter - EE-SXf150-Pl
119 031fI Q080Z Philips Part Head Screw - FVJX8

120 031L 01202 Philips Pan Head Screw - MLx12

121 0960 LO08Z Flange Head Screw - 4x8

9



5. PAW? TABLE

n

\

sq3ternk 15, ’88

?

.c/

10



5. PAPER TABLE

1ndex
No. Part No. Description Q’ty Per

Assembly
1 5506 1536 Screw - MLX6 2
2 5070 0923 Spring Washer - Rotating Table 2
3 C200 5285 Side Pad 2

L C200 5287 Rubber Plate - Paper Feed 2
5 C201 5015 Sea 1 - Mlo 2
6 5506 1535 Right Side Pad 2
7 C200 5279 Left Side Plate - Paper Feed 1
8 C200 527b Right Side Plate - Paper Feed 1
9 521fI 5235 Paper Feed Sensor 1

10 C203 5087 Rubber Plate - Feed Table 1
11 C203 5078 Paper Feed Table 1
12 C203 2.453 Deca1 - Paper Feed Table 1
13 C203 5121 Bushi ng - 8X12X9MM &
lL 5600 I107 Snap Retainer - 12 &
15 C200 5038 Screw Collar 2
16 C203 511L Bushing - 3x6x3mm 1
17 C203 5116 Washer - 6x13x12MM 1
16 C203 5113 Bushing - 6x9x31Mn 1
19 C203 5109 Knob Screw I
20 C203 5131 Gear Cover &
21 C200 5335 Side Plate Slider 2
22 C200 5030 Paper Feed Rack 2
23 C203 51L2 Rack Shaft L
2L 5606 2310 Roller L
25 C203 5126 Right Rack 1
26 C200 5042 Rear Shaft - Paper Feed 1
27 C203 5122 Front Shaft - Paper Feed 1
28 C201 SOLO Actuator - Table Lower Limit Switch 1
29 5505 7197 Spring - Hinge - Inking 2
30 5309 1023 pinion Paper Feed Table 1
31 C203 5105 Supporter 1
32 C203 5120 Position Indicater 1
33 C201 2443 Feed Stand Cover Sheet I
3L C203 2L22 Feed Stand Cover 1
35 C201 5125 Shoulder Screw - ML 1

Sq3tembr 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

36 C203 5119 Arm – Paper Feed Table 1

37 C200 5025 Paper Feed plate Shield 1

38 C203 5103 Paper Feed ”Bottom Plate - LT 1

38 C20L 51OL Paper Feed Bottom Plate - AL 1

39 C203 2716 Deca1 - Paper Size - LT 1

39 C20L 271B Decal - Paper Size -AL I
Lo C203 512B Left Rack 1

100 0701 0080Z Flat Washer - MB

101 0323 O1OOZ Philips Sunken Head Screw - M3xI0

102 0313 Olooz Philips Pan Head Screw - M3xI0

103 0951 401OZ Philips Screw With Flat Washer - MLx1O

IOL 0720 0040Z Retaining Ring -MfI

105 0720 0060Z Retaining Ring - M6

106 0951 LG08Z Philips Screw With Flat Washer - M4x8

107 0710 0030Z Hexagon Nut - M3

108 0700 00L0Z Flat Washer - MfJ

109 0951 3006Z Philips Screw With Flat Washer - M3x6

110 0965 301OW Tapping Screw With Flat Washer - M3x1O

Ill 14030539 Photo Interruptor - EE-sxL50-PI

112 0314 0120Z Philips Pan Head Screw - M/Jx12

113 031L 00B0Z Philips Pan Head Screw -M4x8

11
..



6. PAPER TABLE DRIVE September 15, ‘8%



6. PAPEFl TABLE DRIVE

1m!ex
No. Part No. Description Q’ty Per

Assembly

I 5053 0419 Bushtng - Iomm 2
2 C201 5051 Pinion - 24T 2
3 c~ol 516[ Bracket - Paper Table Safety Switch 1
L (--53 5133 Paper Feed Table Shaft 1
5 C201 50L6 Front Gear Support 1
6 C200 5096 WormWheel Gear - 18T 1
7 C201 50L5 Rear Gear Support 1
8 C203 SILO Motor Bracket 1
9 C203 5138 Worm Gear 1

10 C203 8130 Motor - AC22W 1
11 5506 631.L Mylar - Fbster Feed Table 1
i~ C203 5152 Safety Switch Shaft 1
13 C203 5158 Safety Switch Plate 1
IL 5506 .4608 Bushing - Paper Hold/Down Roller 1
15 C203 5153 Safety Switch Actuator 1
lb 5607 3906 Safety Switch Spring 1

13

September 15, ’88

I miex
Part No. Description

Q’ty Per
No. Assembly—

100 0951 f4005i! Philips Screw With Flat Washer- MLx5

101 0313 0060Z Philips Pan Head Screw - H3x6
I

102 0720 0080Z Retaining Ring -M8
I

103 062L 0[60E Spring Pin - 4x16mm I

10L 062L 0220E Spring Pin - LX22ntIn

105 057L 0060E Hexagon Headless Set Screw - MLx6

106 0314 0080Z Philips Pan Head Screw - MLX8

107 0805 3208 Ball Bearing - 6x10x3rmII

108 0807 4076 Spacer

109 0574 00L0E Hexagon Headless Set Screw - MLxL

110 0315 0120Z Philips Pan Head Screw -M5x12

111 0951 3006Z Philips Screw With Flat Washer - M3x6

112 0720 0050Z Retaining Ring -MS

113 120L lL9& Micro Switch

114 0313 olfIoz Philips Pan Head Screw - M3xlfI



7. IPAPER FEED ROLLER AND PAPER SEPARATION ROLLER

‘.
&~ \

z.2-,. ..
k. “’-...’-

4$’
....

s.

116 ‘3’

115

1.

‘“-L --’

w

‘i4

,,->. .



7. PAPER FEED FlOl-~EFi ANID IPAWFI SEPAFIAllON FlOi-LEl+i

[ miex
No. Part No. Description Q’ty Per

Assembly

1 C203 5020 Spring - Feed Roller Pressure 1
2 C~03 5025 Spring Link 1
3 C203 5058 Feed Roller Arm 1
L C203 5113 Bushing - 6X9X3MM 1
5 C203 5057 Feed Roller Holder 1
6 C203 5046 Bushing - ILx20x~ 1
7 CZ03 5of49 Front Bushinc Stud 1
8 C203 5050 Rear Bushing Stud I
9 5607 2926 Gear - 18T 1

10 C201 5073 Arm Balancer - Feed Roller 1
11 C203 5061 Collar - Reverse Roller Release 1
12 5600 1081 Right Bushing - Paper Feed Roller 1
13 C203 5027 Adjusting Plate 1
IL C203 5055 Actuator - Paper Feed Table 1
15 5606 2066 Pape: Feed Guide Disc 2
16 5600 1096 Spacer - 10.2X20 2
17 5506 4169 Rubber Roller - Paper Feed 4
18 5507 6010 Separator Roller Ass’y 1
19 5507 6035 Timing Belt - 162XL 1
20 5507 6032 Timing Belt Pulley - 3(3T 2
21 C200 5130 Upper Shaft - Separation Pressure 1
22 5053 0419 Bushing - lb 1
23 C203 50L3 Pick-up Roller Shaft 1
2L 5507 6038 Torque Limitter - Paper Feed RoLler 1
25 5507 6015 Paper Feed Roller 1
26 5600 1107 Snap Retainer - 12 1
27 C203 50L5 Bushing - 18x2&x28mm 1
28 C203 5051 Arm Stopper 1

‘m

Index
No. Part No. Description Q’ty Per

Assembly

100 0720 00402 Retaining Ring -ML

101 0951 3005Z Philips Pan Head Screw - M3x5

102 059f0 0080Z Bolt - MLX8

103 0701 Oofboz Flat Washer - ML

104 0713 00L0B Hexagon Nut - ML

105 0720 0050Z Retaining Ring -M5

106 057f4 OOft9E Hexagon Headless Set Screw - I’%x4

107 031L O080Z Philips Pan Head Screw -U4X8

I0s 0720 O030Z Retaining Ring -M3

109 0594 O080Z Bolt -MLIX8

110 0951 3006Z Philips Screw With Flat Washer - M3x6

111 0804 4055 Pin

I 12 0805 3263 Bearing - 6x10x61rsn

113 055L OOLOE Allen %rev - M4xL

1 lL 057L C)(M3OEHexagon Headless Set Screw - ?4Lx8

115 1L03 0539 Photo Interrupter - EE-SXL50-P1

116 031L O120Z Philips Pan Head Screw -M.Lx12

1

September 15, ’88

I



8. PARER SEPARATION ROLLER Sqm?nlbsr 15, ’88

. . . .

. .
. .

..
---

.

16



8. PAPER SEPARATION ROLLER S@c?mkler 15, ’88

1tnc!ex
No. , Part No. I Description I Q’ty Per

Assembly
1
& IC201 5075

2 C203 2708
i. Qc)l ~&25

& ~C203 50!0

5 5501 8180

6 C203 5007

7 5506 L235

8 C203 5013
~ 5501 8195

10 C203 2026

II C203 5017

12 C203 5020

13 C201 5090

i~ C203 5062

i5 5507 6018

16 C201 5080

17 C203 5066

18 C203 2728

19 C201 5086

20 C201 508L

21 C201 5089
22 C201 5088

23 5507 &823

Z& C201 5083

25 C201 5082

26 5507 6060

27 C200 5106

29 5507 5058

29 5507 6055

30 C203 5086

31 C201 5077

32 C203 2737

Guide Plate Bracket

Lever Bracket

Adjusting Lever

Lever Shaft

Flat Spring - Feed Roller Pressure

Paper Feed Lever

Plate Nut - Paper Pressure

Lever Supporter

Steel Ball 3/16,

Lever Bracket - Paper Feed

Spring Stud

Spring - Feed Roller Pressure

Separation Roller Pressure Stud

Left Arm - Separation

Lower Separator Roller

Separation Pressure Spring

Right Arm - Separation

Decal - Paper Separator

Spring Plate - Right

Right Bracket - Separation Pressure

Washer - !46

Separation Pressure Lever

Shoulder Screw -ML

Left Bracket - Separation Pressure

Spring Plate - Left

Guide Screw - Front Plate

Paper Feed Pressure Spring
ISpring Hook -

I
Separator Pressure

Front Guide Plate

uide Plate

Lower Separation Roller ASS*Y

Paper Feed Decal

I

2

1

1

2

1

1

1

1

1

1

1

i

2

1

1

2

1

2

I

1

2

2

2

1

1

1
!

1

1

i

1

1

17

1ndex
Part No. Description

Q’ty Per ~
No. Assembly

I00 031L 0080Z Philips Pan Head Screw -MLx8

101 0801 100L Screw - PILXL

102 0323 O1OOZ Philips Sunken Head Screw - M3x1O

103 0S51 3006Z Philips Screw With Flat Washer - M3x6

Iofl 0713 O040B Hexagon Nut - ML

105 0720 OCMOZ Retaining Ring - ML

106 0951 LO08Z Philips Screw With Flat Washer - tf4x8

107 0574 00L0E Hexagon Headless Set Screw - MLxA

108 0951 3005Z Phi Lips Pan Head Screw -M3x5

109 0801 i135 Philips Pan Head Screw -M3x3

.



9. PAPER FEED DRIVE

---..

[

,1

,,

i+

\ :i

,,

,, .

,-

Septmber 15, ’88

n



9. PAPER FEED DF?iVE

Index
No. part No. Description Q’ty Per

Assembly
1 5501 5929 Spacer - 5.2mmx16mmxlmin 1
2 C203 5194 Shoulder Screw - ML 1
3 C?oo 5207 Sector Ckar Stud 1
& C200 5190 Paper Feed Sector Cam 1
5 C203 5175 Sector Gear 1
6 5600 1086 Spacer - 10.2x20 1
7 C200 5222 Sector Spring 1
8 C200 5205 Paper Feed Spring 1
9 C203 518C Sector Gear Stopper 1

[0 C201 2228 Feed Cam Shaft 1
11 C201 5110 Paper Feed Cam 1
12 C200 5238 %ctor Stopper - Feed Roller 1
13 C200 5235 Paper Feed Solenoid Spring 1
lfl C200 8432 Paper Feed Solenoid 1
Is C200 5226 Link - Paper Feed Solenoid I
16 C200 522S Bracket - Paper Feed Solenoid 1
1? C203 2073 Stopper Stud - Paper Feed 1
18 C201 5101 Link 1

September 15, ‘W

Index
Part No. Description Q’ty Per

No. Assembly

100 0725 02202 Retaining Ring -!422

101 07f40 3007 8all Bearing - 7X19X6MM

102 0807 5004 Washer

103 0713 00L0B Hexagon Nut - ML

10L 0807 7018 Washer - M1O

105 0720 0060Z Retaining Ring -M6

:06 072000802 Retaining Ring - M8

107 0701 00L0Z Flat Washer - ML

108 0807 7013 Spacer - lo.2xl&xo.2mm

109 062L 0160E Spring Pin - LX16MM

110 080L LOL8 Spring Pin - LX20

Ill 0807 7055 Holder -Main Shaft

112 07LI 3807 Bearing

113 0720 CNMOZ Retaining Ring -ML

114 0623 O1OOE Spring Pin - 3X10mm

115 0951 fd306Z Philips Screw With Flat Washer - MLX6

116 0313 00L0Z Philips Pan Head Screw - M3XL

117 0713 O050B Hexagon Nut - MS
118 I0712 f3060z a~agon Nut _ M6

119 059f4 0060E Socket Screw - M4x6



10. 2ND FEED ROLLER Sqtm&er 15, ‘8$

20



10. 2ND FEED ROLLER

1ndex
Part No. Description Q’ty Per

No. Assembly

I G(XJ 5i5Cl Bushing - 7x18x9mm 2

2 C200 5137 Left Bracket - Guide Plate 1
3 5505 65?8 Spring - Press Roller 2
L C200 5154 Left Spring Arm 1

5 C201 5125 Shoulder Screw - ML 4

6 C200 51L8 Upper Feed Second Roller 3
7 C200 53&o Upper Feed Roller 2

8 C200 5155 Right Spring Arm 1

9 C201 5138 Upper Second Feed Roller Ass’y 1
10 C201 513L Bearing Holder 2

11 C200 5153 Bushing Supporter 2
12 C201 5130 Gear - lLT 1

13 C203 5515 Paper Detecting Arm 1
IL 5600 1080 Bush - Paper Feed Roller - Left 1
15 C201 5505 Height Sensor Bracket 1

16 C200 550& Paper Detecting Pin 2
17 C200 5503 Paper Detecting Shaft 1

18 C201 5136 Lower Second Feed Roller 1

19 5606 2213 Lower Second Feed Roller Brake 1

20 5501 8328 Spring - Feed Roller Brake 1
21 C201 512L Lower Guide Plate 1
22 C200 5138 Right Bracket - Guide P-;ate 1
23 C200 5135 Guide Plate Spacer ~

Z& C203 203L Counter Sensor Shaft 1

septemlxw 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

100 0720 O060Z Retaining Ring - f46

101 031L 0080Z Philips Pan Head Screw - MLX8

102 07L0 3010 Ball Bearing - 10x26x8mm

103 0720 O050Z Retaining Ring -M5

104 o31fl 0200Z Philips Pan Head Screw - M~x20

105 080L 6090 Hexagon Bolt - ML

106 0713 O040B Hexagon Nut - ML

107 0313 O050Z Philips Pan Head Screw - Mj~5

108 11050010 Nylon Clip - 6N

109 095i LO06Z Philips Screw With Flat Washer -M.Lx6

I 10 0805 O08L Retaining Ring

Ill IL03 0539 Photo Interruptor - EJI-SXL50-Pl

112 031fl Olooz Philips Pan Head Screw - MLxIO

113 0951 Jtoloz Phi Lips Screw With Flat Washer - M=4xI0



?1. 2ND FEEID OFtNfE

/..
—-->z.+~-~ ---J

,-.~-< -..:--- c- ,.& //.- *
—---._ ___ ----.._.+.-“- ... --- .

-_ =.=_. -’1 /\_--””” .. . . ,--’ “->
---- -

-1
-. /---

.:

/’
//-

//”

22



11. 2ND FEED DRIVE

Index
v Part No. Description

Q’ty Per
13. Assembly

! !C201 5110 Psper Feed Cam I
~ QO! 2228 Feed Cain Shaft 1

3 Czoo 5250 Second Feed Roller Cam 1

L ~C2Ci ?229 Gear - SOT I

5 C2C0 5239 Feed Sector StoFper 1

6 C201 5101 Link 1

7 C203 2075 Feed Gear Stopper Shaft 1

8 C200 5222 Sector Spring 1
g C203 5191 Sector Cear Stopper I

10 C203 51Ll& Sector Cear 1

11 C200 5223 Lift Cam 1

12 C203 2072 Feed Cam Shaft 1

13 C201 51L2 Lift Arm - Feed Roller 1

Ifl C201 51L5 Lift Arm Spring 1

23

Septeuntnr 15, w

Index
Part No. Description

Q’tY Per
No. Assembly

100 0712 O060Z Hexagon Nut - M6

101 07f.iI 3807S Bear i ng

102 0720 O080Z Retaining Ring - f18

103 0907 705s Hoider - Main Shaft

104 080L 40L8 Spring Pin -Lx20

105 062L 0160E Spring Pin -Lx16mrn

106 0585 OIOOZ Bolt -Msxlo

107 0701 O050Z Flat Uasher -MS

108 0720 OOLOZ Retaining Ring -ML

109 0713 0050B Hexagon Nut - MS

110 0807 70$8 Washer -MIO

111 o59fl 0Q60E Socket Screw - Mf4x6

112 0701 Ooiboz E~at Washer -ML

113 0951 501OZ Philips Screw With Flat -Washer -MSX

114 07L0 3808 Bearing - 8x16x5mm

115 0713 OOLOB Hexagon Nut -ML

116 0804 6090 Hexagon Bolt -?+i

I



12. PRESS ROLLER September 15, ‘$8



12. PRESS ROLLER

Index I ?acc No. Description Q’ty Per
No. ~ Assembly

1 ~C200 5566
I
Pressure ON/OFF Lever 1

~ \C200 5526 ~Print Pressure Bushing - 2

: ICZOO 5565 Prtnt Pressure Stopper

~ \550! 7559 Spring -Master Feed

1

L

5 ‘c20@ i!L32 Paper Feed Solenoid 1

6 C200 6002 Adjusting Arm 1
7 C200 5553 Right Arm - Print Pressure 1
8 c~(33 5505 Print Pressure Shaft 1
9 C203 5507 Shielding Plate 1

10 C200 5552 Left Arm - Print Pressure 1
11 50530223 Bushing - 81mrI 1
12 C203 203L Counter Sensor Shaft 1
13 C203 5509 Press Roller ASS*Y I
IL C200 6008 Exit Pawl 1
15 C203 6003 Paul Shaft 1
16 C200 6004 Exit Pawl Lever I
17 C200 2225 Pressure Cam Shaft 1
18 C200 222.L Plate Nut - Print Pressure Cam 1
19 C200 5560 Print Pressure Cam 1
20 C200 55fIl Print Pressure Arm 1
21 C200 5543 Pressure Spring Link 1
22 5607 3261 Print Pressure Spring 1
23 5607 281L Roller Spring 1
2L C201 5550 Printing Pressure Stay I
25 C203 600f4 Pawl Cam I
26 C200 5557 Rear Guide Plate 2
27 C201 5555 Press Roller 1

25

September 15, ’88

Index
Part No. Description

Q’ty Per
No. Assembly

!00 07L0 3206 Ball Bearing

101 0623 OIOOE Spring Pin - 3X10mm

102 0700 0060G Flat Washer - M6

103 G59L 0060E Socket Screw - MLx6

Iof4 058L 0121Z Hexagon Bolt - MLx12

105 0710 oo&oz Hexagon Nut - ML

106 0624 0220E Spring Pin - LX22nmI

107 0951 fJM8Z Philips Screw With Flat Washer - MLx8

108 0720 0060Z Retaining Ring - f’f6

109 0720 0120Z Retaining Ring - kl12

110 031L 0080Z Philips Pan Head Screw - MLx8

111 0713 0050B Hexagon Nut - MS

I 12 031fb Olooz Philips Pan Head Screw - MLx1O

113 0720 O1OOZ Retaining Ring - MIO

1IL 080L 6092 Hexagonal Set Screw

I 15 0593 0080E Bolt - M3x8

116 0720 00fIOZ Retaining Ring -ML

117 O?fbo 3007 Ball Bearing - 7X19X6MM

118 0L33 0080Z Tapping Screw - M3x8

119 0583 0060Z Hexagon Bolt - M3x6mm

120 0701 0030Z Flat Washer -M3

121 0701 oofboz Flat Washer - ML

I22 0586 OL51Z Hexagon Bolt - M6x45

123 0313 0060Z Philips Pan Head Screw - M3x6



13. PAPER DELIVERY 1 Sqmullber 35, ’88

2$



13. PAPER DELIVERY 1 Septmk 15, ’88

Index
No.

*

1

2

3

4

5

6

7

8

9

10

11

12

13

IL

15

16

1?

la

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

Part No.
I Description

C203 1032

C200 6097

C200 6092

C200 6096
f_~OO6095

C203 6018

C203 6051

C203 6065

C200 8LI0
C201 6C80
C201 8132
C203 6017
5506 5679
505& 0536
C200 6085
C203 6037
C200 8498
C203 6035
C203 6020
C203 603&
C203 60t+7
C203 60&6
C203 6052
C203 6043
C203 6025
C203 6050
C200 6091
C203 6028
C200 6093
C203 60i4
C201 6072
C203 6016
C203 6031
c~ol 6076

Paper Delivery ASS*Y

Transport Belt

Front Roller - Transport Belt

Idler Roller - Transport Belt

Idler Shaft

Right Side Plate - Vacuum Unit

Bushing - M8

Pulley Flange

tlotor - AC5W

Pulley - 16T

Paper Wrap Harness

Right Brewer Plate

Stud - Ink Supply -Cover

Magnet Catch Ass’y

Vacuum Fan

Magnet Support Plate - Right
~aper Exit lfarm?ss

Magnet Plate

Vacuum Guide Plate

Magnet Support Plate - Left

Rubber Washer

Link - Wing

Wing Lever

Arm - Wing

Left Wing

Wing Shaft

Drive Roller

Right Wing

Driven Roller

Left Side Plate - Vacuum Unit

Fan Shaft Bushing

Left Brewer Plate

Front Fan Plate

Rear Fan Plate

Q’ty Per
Assembly

1

L

1

&

1

1

2

1

1

1

1

1

2

2

I

1

1

2

1

1

L

2

1

2

1

1

1

1

1

i

1

1

1

1

Index
No.

100

101

102
103
10L
105
106
107
108
109
I 10
Ill
112
113
I lfl
115
116
117
118
119

I

Part No. I Description

)720 0080Z

13LLooaoz
)7L2 I91O

I105 0172

)L3L 0080Z

)55fI 00fIOE

380fI 6093

331L 0350Z
3623 0160E
0951 3008Z
M33 0060W
lfI03 0L56
0313 Olooz
D313 0050W
D807 3083
D313 00&0Z
0707 3050B
057~ 0050E
0720 ?060Z
0313 0080Z

Retaining Ring - M8

Philips Pan Head Screw - MLx8

Bearing - 10x22mm

Clamp

Tapping Screw - M.6x8

Allen Screw - MLxfI

Hexagonal Set Screw -MLxIO

Philips Pan Head Screw - MLx35

Spring Pin - 3x16mm

Philips Screw With Flat Washer -M3x8

Tapping Screw - M3x6

Photo Sensor

Philips Pan Head Screw - M3x1O

Philips Pan Head Screw - M3x5

Washer

Philips Pan Head Screw - M3xfI

Bushing - 3x5mm

Hexagon Headless Set Screw - M4x5

Retaining Ring -M6

Philips Pan Head Screw - M3x8

Q’ty Per
Assembly



14. PAP‘ER DELWERY 1! S9pt!mber 15, ’88

w



14. PAPER DELIVERY 11 Septembw 15, %8

Index
No. Part hJo. Description Q*CYPer

Assembly

1 C200 6053 Gear - 28T 1
2 5070 0719 Bear i ng - Shaft - Drive - Fitting I
-.. C203 606f4 Idol Shaft i
~ C203 6067 Timing Belt - 170XL 1
5 C20() 6059 Pulley - 25T 1
6 C203 6060 Bacuum Drive Bracket 1
7 C203 6070 Left Bracket 1
8 C203 6076 Slider Roller L
9 C200 6135 Antistatic Brush 1

10 C203 6085 2nd Antistatic Brush 2
11 C203 6077 Leaf Spring 1
12 C203 6073 Right Bracket 1
13 C203 2729 Paper Exit Decal 1
‘iL C203 60BI Paper Delivery Plate 1
15 C200 6201 Shelter Plate I

Index
No.

100

101

102

103

Part No.
.—
)720 0080Z

1623 0180E

)31L O080Z

)313 00L0Z

Description

etaining Ring - M8

,pring Pin - 3xlem

‘hilips Pan Head Screw -Mf4x8

‘hi Lips Pan Head Screw - t13xL

Q*ty Per
Assembly

29



15. DELIVERY -?-ABLE

J=%!Ni-i-..lk\

Septamber 15, ’88

1

l!.w1 j’
J.& 1

D ‘... -
21 — “\., ~

“--/

n

1

30



15. DELIVERY TABLE Septenlbm 15, ’88

K.k=-i Description

$: IC203 6164

1 C~03 6[23

~ C~03 6[18

3 c~03 ~12’~

!. C203 6125

5 C203 6131

6 C203 6129

7 C201 2L&7

8 C2~3 6115
G, ‘C:!)3 6132

10 iC203 612L

1[ C203 6139
12 C203 6078

13 C203 6165

lfb C203 613a

15 C201 2/+&5

!6 C203 61L7

[7 C203 613&

18 C203 6135

19 C203 6145
Z() C203 61L3

21 C203 6151

22 C201 6115

23 C21336152
~~ 5505 L189

25 C203 6!50

Delivery Table Unit

Guide Slider

Left Guide Plate

Guide Plate S1ider *

Guide Plate Spring

Support End Fence

End Fence Support Rail

Paper Delivery Cover Sheet

Guide Plate Rail

End Fence Support Shaft

(hide Plate Bracket

Sponge Seal - Lx12x20Cl

Delivery Table Stopper

Delivery Table

Antistatic Bracket

Paper Delivery Cover

Leaf Spring

End Fence/Support Slider

Support Bracket

Rubben Seal - 2x20x30

Delivery Table Fence

End Fence

Fence Sponge

Fence/Supporter

Felt Side Plate

End Fence Ass’y

Q“tY Per
Assembly

1

2

2

2

3

1

1

I

1

3

2

1

2

1

1

1

1

1

1

5

1

I

2

1

1

1

Iudex
NO.

!00

101

102

103

10L

105

106

107

Part No.

)31& 0080Z

)433 0082Z

)720 0030Z

)313 0060Z

)70fl 0030W

)L33 0062W

)951 f4008Z

)313 0060W

Description

tilips Pan Head Screw - MLx8

apping Screw - M3x8

etaining Ring - M3

hilips Pan Head Screw - M3x6

Dothed Washer - ti3

exagon Head Tapping Screw - M3x6

hilips Screw With Flat Washer - M&x8

hilips Pan Head Screw - M3x6

I

Q’ty Per
Assembly



16. DRUM SEC-I-ION ! SqNsmber 35, ’88

32

..... .



16. DRLHVI SECT!(N I S8@t3mbr t5, ’88

!ndex
NCI. Part No. Description Q’ty Per

Assembly

Ic200 ~es2 Gear - sor 1
; 15507662& Bush Lng - 8x16xf15mm 2
?. 5f413 2266 Spring Anchor 1
L C20! L62i Drum Side Plate I
5 Cpoo &gl& Drum Stopper Spring 1
6 C200 4912 Drum Stopper Bracket 1
7 C203 &532 Drum Stopper 1
8 C200 4913 Drum Stopper Shaft 1
9 C200 L81L Bushing - 6x10x55mm 1

10 C200 .4622 Side Plate Cover - Dru 1
11 C201 L67L Gear - 25T 1
12 C201 4676 Glutch Spring 1
13 C200 f1861 Pump Clutch Sleeve 1
{L C201 4067 Plimp Clutch ~llar 1
Is C201 L677 Clutch Bracket 1
16 C200 4631 Left Arm - Drum Lock 1
17 C201 L636 Drum Unit Handle I
18 5LO0 3404 Stepped Screw 2
!9 C200 &639 Release Lever - Dru Lock 1
20 C200 4640 Stopper Spring -Drum Lock 2
21 C200 6637 Right Stopper - Drum Lock 1
22 C200 &638 Drum Lctck Shaft -Small 2
23 C200 4928 seal - 0.5X1LX9 I
2fb C201 L639 Ink Holder Handle 1
25 C201 L682 Ink Cartridge Spring 1
26 C200 L92L Right Shaft - Ink Holder 1
27 C201 f1641 Ink Holder 1
28 C200 L923 Left Shaft - Ink Holder 1
29 C200 4636 Left Stopper - Drum Lock 1
30 C200 L813 Support Plate - Ink Antechamber 1
31 C200 L810 Ink Antechamkr 1
33 C201 &670 Platen Roller 1
3fI C200 6623 Rear Cover -Drum Side Piate 1
35 C200 L63.L Drum Lock Spring - Left 1
36 C200 L633 Drum Lock Shaft -Long 2

.

33

Index
No.

37

38

39

Lo

41

42

fb3

U

&s

LA

L7

100

101

102

103

106

105

106

107

108

109

110

111

112

113

114

115

116

117

I

-E!!L1 Description

C200 L926

C200 .L867

5054 0536

C201 4679

C200 L815

C200 L862

5607 3705

C201 8062

C200 f486L

C200 4635

C200 4632

0&34 00802

0720 0050Z

0951 @06Z

0434 00602

0574 0050E

072000602

0964 40082

031f4 00602

0808 0021

0595 00s02

0951 401OZ

059L 0080E

0707 4160B

0623 0080E

0951 40202

0960 M(I6Z

0313 Ooldlz

0434 Olooz

nk Holder Cam

ka r - SOT

[agnet Catch ASS*Y

nk Pump Slider

‘inyl TAs - M6

nk Stopper

lrive Spring

nk Supply Solenoid

)rackec - Ink Supply Solenoid

)rum Lock Spring - Right

Light Arm - Drum Lock

Tapping Screw -H4x8

Retaining Ring -MS

Philips Screw With Flat Washer - 144x6
Tapping Screw -M4x6
Hexagon Headless Set Screw - M.4x5
Retaining Ring -M6
Tapping %rewW/Flat Washer - M4x8
Philips Pan Head Screw -M4x6
Rubber Ring
Bolt -M5x8
Philips Screw With Flat Washer -M4x1O
Bolt -M4x8
Bushing - 4x16mm
Spring Pin - 3x8mm

Philips Screw With Flat Washer -M4x20

Philips Flange Screw -M4x6

Philips Pan Head Screw -M3x4

Pan Head Self -Tapping Screw -M4xI0

Q’ty Per
Assembly

1

1

1

1

1

1

1

1

1

1

1



17. DRUM SECTION Iu sq)tmbw 15, ’88

34



17. DRIHu’!SECTION SI September f15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

1 C200 852L Color Drum Harness (Option) ““ 1

2 C200 L613 Rear Side Plate - Drum I
3 C200 L653 Drum Shaft Bracket L
L 5506 6069 Step Screw - Etching Middle Roller 1
5 C200 L9&b Clamper Sector Shaft 1

6 C200 49LL Sector Gear - 9T 1
7 C200 L9L5 Sector Gear Spring 1
8 5A13 3032 Spring Anchor - Lock Lever I
9 C201 L686 Interrupter Plate 1

10 C200 L67L Drive Flange - Ink Roller 1
11 C200 4672 Gear - L8T 1
12 C201 4612 Rear Roller Guide 1
13 C201 4613 Drum Rail Cover I
14 C201 2543 Decal - Drum Caution 1
!5 C201 L611 Front Stopper Guide I

16 C201 fJ60L Drum !lail Roller 2

17 C200 &627 Drum Rail Shaft 1

18 C201 4690 Metal Screen 1
19 C200 L650 Drum Shaft 1
20 C201 f1681 Stopper Plate 1
21 C201 4609 Stopper Releasing Lever 1
22 5506 6111 Step screw - Stopper - IJpper Guide 1
23 C201 f4606 Stopper Releasing Plate 1
2L C201 L61O Drum Slider Spring 1
25 C200 L625 Drum Rail 1
26 C200 f1673 Gear - SOT 1
27 C200 L678 Front Shieid - Drum Flange 1
28 C201 146L8 Front Drum Flange 1
29 C200 4938 Clamper Plate 1
30 C200 f19fil Clamper Shaft 1
31 C200 L9L7 Clamper Rubber 2
32 C203 L526 Drum Clamper Base ASS*Y 1
33 C200 L682 Screen Front Plate 1
3fl C200 L942 Pinion - 9T 1
25 C200 b683 Screen Rear Plate 1

Index
No.

36

37

39

Lo

L1

42

fb3

fbf4

100

101

102

103

10L

105

106

107

108

109

Ill

112

113

llfJ

115

116

117

118

119

Part No.

C203 &522

C203 &523

C203 &52L .

C200 4679

C201 L65L

C201 L652

C200 8522

C200 f49fio

031400802

1102 13fJl

0595 OILOE

0575 0080E

0807 L126

0807 50f14

0807 5076

0807 3103

0951 &O06Z

072000502

0323 00502

0960 LO06Z

0594 00802

0804 6091
057L oo50E

0951 40082

0807 7114

0595 0200E

031L 00602

Description

“etron Screen

itainless Screen

icreen Plate Spring

[ear Shield Drum Flange

[ear Drum Flange

ka r - 30T

;round Wire

:lamper Magnet

..

‘hi lips Pan Head Screw - M.Lx&l

:onnector - 8P

[exagon Bolt - M5xIL

[exagon Headless Set Screw - M5x8

‘lat Washer - 6.2x12x0.2mm

ipacer - 8.lxll.5x0.2mm

lasher - 8x13x2.2rmn

lasher - Lx13x2.3mm

‘hi Lips Screw With Flat Washer - M&x6

~etaining Ring -M5

‘hi Lips Sunken Head Screw - M3x5

‘hi lips Flange Screw - M4x6

Bolt -M4x8

rlexagonal Set Screw - M2x5

flexagon Headless Set Screw - MLx5

Philips Screw With Flat Washer – M4x8

dasher - 16x24x0.3MM

flexagon Bolt - M5x20

Philips Pan Head Screw -M4x6

Q’ty Per
Assembly

1

1

2

1

1

1

1

1

,
-.”

.
35



18. DRUM SECTION Ii! September 15, 888

3$



18. DRUM SECTION !Ii -ma 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly
1 C200 L7L9 Ground Plate 1
2 C201 .4660 Rear Side Plate - Ink Roller 1
1 g~oo ~766 Rear Bank Plate 1
~ C20f3 8520 Ink Detector Harness 1
5 c~03 L5~3 Ink Detector 1
6 C200 f1733 Ink Detector Bracket 1
7 C200 L715 Shaft Stay - Ink Roller 1
8 C200 &7L8 Gear - f45T 1
9 C201 4665 Bearing Holder 2

10 C200 3629 Gear - 20T 1
II C200 .4723 Adjusting Plate - Doctor Roller 2
12 C201 &661 Front Side Plate - Ink Roller 1
13 C200 L7L5 Front Drum Blade 1
1.4 C200 f1765 Front Bank Plate 1
15 C200 fA722 Drum Doctor Roller 1
16 C201 f1664 Ink Roller Stay 1
17 C201 L666 Drum Ink Roller 1
18 C200 47L6 Rear Drum Blade 1
19 C200 &724 %ar - 36T 1
20 C200 4726 Sear - 3oT 1

37

Index
No.

100

10I

102

103

10L

105

106

107

!08

109

110

111

112

113

Part No. Description

)314 0080Z

)594 0060E

159A O080Z

11050209

)63L O082Z

)31L O060Z

3594 O080E

)313 O050Z

)573 00fIOE

3313 00L0Z

3951 4006Z

3720 0050Z

3607 711L

3725 0160E

Philips Pan Head Screw - MLX8

Socket Screw - MLx6

Bolt - MLx8

Clamp

Tapping Screw - M.6x8

Philips Pan Head Screw - MLX6

Bolt -t44x8

Philips Pan Head Screw - M3x5

Hexagon Headless Set Screw - M3XL

Philips Pan Head Screw - M3x4

Philips Screw With Flat Washer - MfAx6

Retaining Ring - MS

Washer - 16x2Lx0.3mm

!Retaining Ring C - t’116

Q’ty Per
Assembly



19. FuYrrERmMTER FEED Smmnll 1 -k 15, ‘8$

38



19. PLOTTERhM@TEFl FEED SECTK3N I

Index
No. I

Part No. Description
Q*CY Per
Assembly

I C200 L138 I%ermal Head Spring 2

2 C201 LO17 Thertninal Head Bracket 1

3 C200 L13L lPosiciOn Pin I
L C201 8111 Thermal Head Harness L

5 C200 8003 Thermal Head 1

6 C201 L085 Spacer - 5.2x9x9MM 1
7 C200 8500 Thermistor 1
8 C201 8032 Thermal Head Drive Board 1

9 C200 &136 Bracket Support Shaft 1
10 C200 fb937 Plate 3
II C201 4019 Roll Set Guide Plate 1
12 C200 Lf406 Front Right Cover - Ploter 1
13 C200 fJ407 Rear Right Cover - Ploter 1
lL C201 8179 Thermal Head Drive Harness 1
15 C201 L08& Plotter Connector Bracket 2

16 C201 L102 Right Side Plate - Plotter 1

17 C201 LO07 Brake Plate 2

18 C201 4003 Receving Stand -Master Roller 1
19 c201 25&2 Decal - Thermal Head Cleaning i
20 C200 L115 Sensor Shaft 1
21 5203 5230 Master Sensor 1
22 50540536 Magnet Catch Ass’y 6

23 C201 L083 Magnet Catch aracket 1

2L C200 4116 Sensor Spring 1

25 C200 41 IL Sensor Bracket 1
26 C200 4126 Lever Shaft 1

27 C201 Loll Pressure Release Lever 1

28 C203 L080 Plotter Lower Cover 1
29 C201 8200 plotter Unit Harness 1
30 C2G0 fbolL Plotter Stay I
31 C200 A137 Bracket Fixing Plate 1
32 C200 L&o& Cutter Connector Bracket 1
33 C2M LL05 Rear Left Cover - Ploter 1
3$L C201 Liol Left Side Plate -Plotter 1
35 C200 Ll12 Master Holder 2

September 15, ’88

Index
Part Na. Description

Q’ty Per
No. Assembly

100 0960 LO06Z Fhilips Flange Screw - M4x6

10I 0960 3005Z Philips Flange Screw - M3x5

102 0720 0060Z Retaining Rin~ - M6

103 0801 100fI Screw - MLx&

10.4 0314 0080Z Philips Pan Head Screw - MLx8

105 096L LO08Z Tapping Screw W/Flat Washer - MLx8

106 0960 LO(I8B Philips Flange Screw - HfJx8

107 0951 fboo5z Philips Screw With Flat Washer- llLx5

108 0L3L 0Q80Z Tapping Screw - MLX8

109 096L 3008Z Tapping Screw W/Flat Washer - M3x8

110 0323 OIOOZ Philips Sunken Head %rew -M3x1O

Ill 0720 0050Z Retaining Ring - M5

112 0720 0030Z Retaining Ring - M3

li3 0951 L9008Z Philips Screw With Flat Washer-- MLx8

1lL 0951 LO(I6Z Philips Screw With Flat Washer - F!&x6

115 0315 ol&oz Philips Pan Head Screw -M5xIL



2 03 - -

.ji &



20. PLOTTER/MASTER FEED SECTION II

index
Part No. Description

C)’ty Per
No. Assembly

I C200 L2148 Upper Mylar - Guide Plate 2

2 C203 2709 Decal - Master Setting 1

.3 C203 4096 Cutter Unit Cover 1

L C203 L088 Cutter Plate 1

5 C200 f4371 Coupled Gear - 16T I%6LT \

6 C200 L372 Gear - 6LT 1

7 C200 L376 Bushitt: - ML L

8 C200 L351 Cutter Slider 1

9 C200 I!$373 Cea r - 16T 1

10 C200 L35L Bushing - M6 2

l\ C200 L355 Bushing - M8x6 1

12 C200 L392 Cutter Shaft 1

13 C200 L356 Slider Supporter 1

“1L C200 fb375 -utter Shaft 1

15 C200 L377 -utter 1

16 C201 L070 -utter Spacer - 5.2xIOX11XII 1

17 C201 &056 Cutter Guide Shaft 2

18 C200 L391 Pulley Shaft 1

19 5056 0509 Nut Plate - Microswitch 2

20 C200 L318 Cutter Drive Wire 1

21 5501 6538 Spring -Middle Roller 1

22 C201 8091 Cuttrer Unit Harness 1

23 C201 LOL9 Gutter Plate 1

2fb C200 8f418 Motor - DC2ZW 1

25 C200 4379 Pulley - 36T 1

26 C200 L356 Slider Supporter 1

41

September 15, ‘8$

1ndex
Part No. Description

Q’ty Per
No. Assembly

100 096L 3008Z Tapping ScrewW/Flat Washer - M3x8

101 0720 OOLOZ Retaining Ring -ML

102 ofb33 0080Z Tapping Screw - 143x8

103 0720 0030Z Retaining Ring - M3

SOL ~~!~ of)~()~ Philips Pan Head Screii-M3YL

105 0621 6080E Spring Pin - 1.6x8nun

106 0710 Ooiioz iiexagon Nut -i+i

107 0720 O030Z Retaining Ring -M3

108 0594 O060E Socket Screw -Miix6

109 0807 2019 Washer - 3.2x10x0.8mm

110 0951 3005Z Philips Pan Head Screw - M3x5

111 120L 0825 Micro Switch - AH715L3

112 0313 0140Z Philips Pan Head Screw -M3xIL

113 0951 3005Z Philips Pan Head Screw - M3x5

llL 0313 0050Z Philips Pan Head Screw - M3x5



Zi. PLOTTER/MASTER FEED SECTION 111 September !5, ‘8S
.

w

42



21. PimTER/MAsTER IFEED SECTION Iii Septmber 15, ’33

Index
Part No. Description Q’ty Per

No. Assembly

1 C203 8137 Master Sensor 1

2 C203 &092 Sensor Bracket 1

3 C2CI Lo&l Master Guide Shaft 1
4 C201 Lol!b2 Reverse Guide Plate 1

5 C200 f12f48 Upper Mylar - Guide Plate b

6 5506 &628 Spring - Delivery Roller 1
7 C201 4030 Master Guide Plate I

8 C200 8LL0 Reverse Roller Solenoid I

9 C200 &223 Reverse Solenoid Bracket 1

10 C200 4216 Reverse Roller Clutch Barrel 1

11 C200 L217 Reverse Roller Clutch Sleeve 1

12 C200 4215 Reverse Roller Clutch Spring 1
13 C200 L213 Pulley - 28T 1

Ifl C200 L218 Timing Belt -W-75-L.8-G 1
15 5403 2075 Stepped Screw 2

16 C203 6060 Tension Release Slider 2
17 C200 4150 Fixing Screw 2

18 C201 L065 Platen Roller 1

19 C200 f$lL3 Cea r - 40T 1

20 C201 305t$ Plate Nut 2

21 C200 8f123 Motor - DC7.2U 1

22 C200 4162 PulleY - 18T 1
23 C200 4183 Pulley - 28T 1
24 C200 Z1151 Platen Plate 1
25 C200 4169 Timing Belt - lIll190x6.4 1
26 C200 4171 Spacer - 6x8xhsn 1
27 C200 L168 Timing Belt - MH88x9.5 1

28 C2(i0 L163 Pulley - 16T 1
29 C203 4072 Harness Bracket 1

30 C20(I 4164 ~u~~ey - ~LT i
31 C200 &170 Spacer - 9.4x23.4x2.9 !

32 C203 30&4 Tension Roller 1
33 50560188 Bushing - 6mm- Long 4

3fI C200 L165 Gear -22T 1
35 C200 4232 Reverse Guide 1

43

Index
Part No. Description Q’ty Per

No. Assembly

36 C201 L038 Bracket - Guide Pawl 2

37 C201 4043 Guide Plate -Master Bucle 1

38 C200 4246 Guide Plate Spring 1

39 C200 4244 Master Guide I

40 C203 4054 Tension Release Arm 1

41 C203 4059 Tension Release Shaft 1

&2 C203 4046 Upper Reverse Roller 1

fb3 C203 40L5 Lower Reverse Roller 1

4L C200 4196 Tension Release Arm - Small 1

&5 C200 4184 Tension Spring 2

46 C201 402h Pulley Plate 1

47 C200 4182 Lower Master Feed Roller 1

48 C200 4181 Upper Master Feed Roller ‘ 1

&9 C201 L026 Positioning Plate 1

50 5607 3616 Guide Plate Spring 1

51 C201 4068 Plotter Clutch Pawl 1

1



1ndex
Part No. Description Q’ty Per

No. Assembly

100 0720 O050Z Retaining Ring -M5

101 0313 0080Z Philips Pan Head Screw - M3x8

102 Of43LO080Z Tapping Screw -M4x8

103 0622 O060E Spring Pin - 2x6mm

10L 031L O080Z Philips Pan Head Screw - M4x8

105 0801 0026 Philips Pan Head Screw - M3x4

106 0574 0060E Hexagon Headless Set Screw - MfIx6

107 0720 0040Z Retaining Ring -ML

108 0701 0060Z Flat Washer - M6

109 0720 0060Z Retaining Ring - M6

I 10 0805 3250 Ball Bearing - 8x6nxn

111 057& OOfLOE Hexagon Headless Set Screw - hUxL

112 0960 LOIOZ Philips Flange wrew - MLx1O

113 0720 O080Z Retaining Ring -MB

1114 096L &O08Z Tapping Screw W/Flat Washer - MLx8

115 0313 O050Z Philips Pan Head Screw - M3x5

116 0313 O060Z Philips Pan Head Screw - M3x6

117 0313 0200Z Philips Screw - 3x20

118 0805 3263 Bearing -6xIox6mm

43A:-



22. MASTER EJECT SECTION I September 15, ’88

44



22. MASTER EJECT Smmohl 1

[ndex
No. Part No. Descript ion (j’ty Per

.%sembly

1 C2C0 3627 Gear - 30T 2
2 5506 L608 Bushing - Paper Hold/Down Roller 6
3 C200 3535 Supporter 2
L C2G0 3536 Separation Arm Bushing 2
5 C201 3527 Pressure Spring 2
6 c200 3542 Ist Lower Eject Roller 1
7 C200 35f+6 Lower Belt &

8 C200 3539 Ist Upper Eject Roller 1
9 C200 35L5 Upper Belt &

10 C200 3537 Arm Connect Shaft 1
11 C200 3529 Pulley Plate 2
12 C201 8061 Motor - DC25.8W 1
13 C200 3604 Coupled Gear - 16T&50T 1
IL C200 3609 Coupled Gear - 58T& 2oT 1
15 C200 3606 coupled Gear - 62T&20T 1
16 C200 3607 Coupled Gear - 62T&3~ 1
17 C201 3520 Rear Side Plate -Master Eject 1
18 C200 3628 Cear - 20T 2
19 C200 3614 Cear - 16T 1
20 C200 3610 Gear - 116T 1
21 C200 3638 Lever Spring 1
22 C2(3(33626 Pressure Plate Lever 1
23 C201 3502 Front Side Plate -Master Eject 1
2L C200 3557 Solenoid Plate 1
25 C200 3553 Solenoid Bracket 1
26 C201 353/4 Detecting Switch - Master Eject 1
27 C200 3559 Detecting Switch Bzacket 1
28 C200 8L37 Master Eject Solenoid ‘“. I
29 C201 3523 Master Eject Stay 1
30 C201 3529 Lower Pulley Shaft ~

31 5L03 2075 Stepped Screw 1
32 C200 355fl Solenoid Arm 1
33 C200 35L7 Pulley 8
3L C203 3501 Tension Spring 2
35 C201 3530 Upper Pulley Shaft 1

index
No.

100

101

102

103

[Ofl

105

106

107

108

109

110

111

112

113

114

115

116

-

.

SqMlnbw 15, ’88

Part No. Description

)720 00L0Z

)f43f400602

)720 00502

)313 00302

)720 00302

)807 4076

)707 60L5B

)807 .L053

)807 L103

)720 00602

)807 5013

)623 0120E

)313 01402

)951 30062

[105 0020

)314 00502

I105 oofi2

lRetaining Ring -ML

lTapping Screw - M@6

Retaining Ring - f15

Philips Pan Head Screw - M3x3

Retaining Ring -M3

Spacer

Bushing -M6xIi5

Spacer - 6.2x9.5x0.lmm

Spacer - o.5mm

Retaining Ring -M6

Flat Washer - 8.I!Imm

]Spring Pin - 3x12mm

Philips Pan Head Screw - M3x1L

Philips Screw With Flat Washer - M3x6

Adhesive Wire Clamp

Philips Pan Head Screw - M.Lx5

Binder - Harness

I
i

-.~.-__.&__.

45 ---

Q’cY Per
Assembly

—...
-—



23. MASTER EJECT SECTION ii &@l!m&!P 15, ’88

46



23. MASTER EJECT SECTION 11
Index

No. Part No. Description
Q’ty Per
Assembly

1 C203 3526 Upper Inner Cover I

2 C203 350L Hinge Shaft 1

3 C203 3503 Master Eject Hinge 1

lb C201 35L2 Pressure Arm Shaft 1

5 5501 6185 Bushing - Shaft -Water Adjusting 2
6 C200 3517 Master Eject Hinge 1
7 C201 3549 Rear Link 1
8 C291 3545 Pressure Arm 2
9 C200 3712 Pulley 2

10 5507 6766 Wire Spring 2
11 5501 L719 Rubber Ring - Stopper 2
12 C201 3520 Rear Side Plate - Master Eject 1

13 C200 3753 Guide 2
1.4 C203 3527 Bottom Plate -Master Eject 1
15 C203 3511 Arm -Master Eject Box 1
16 C203 3505 Master Eject Box 1

17 C200 3708 Pressure Plate 1

18 C201 3531 Pulley Guide Lb

19 C201 3502 Front Side Plate - Master Eject 1
20 C201 35(JI Pressure Plart Shaft 1

21 C200 3509 Master Eject Stay - Large 1
22 C200 3508 Master Eject Stay - Small 1
23 C203 3502 Look Stud 1
2L C200 3618 Gear - 60T 1
25 C201 35L8 Front Link 1
26 C200 3631 Bracket I
27 C200 3519 Front Inner Cover 1
29 C201 6015 Air Knife Nozzle I
29 50560509 Nut Plate - Microswitch 2
30 C200 8L08 Motor - AC15V i

31 C200 8&82 Delivery Harness 1
32 C203 3531 Capacitor Connector Cover 1
33 C203 2130 Master Eject Cover 1
3L C203 2125 Safety Switch Bracket 1
35 C203 820& Grounding Wire 1

I
September f15, ’88

I dex Part No. Description
Q’ty Per

No. Assembly

36 C200 3123 Support Plate-Safety Switch 1

100 0964 LOIOZ Tapping ScrewW/Flat Washer - MLx1O

101 043L 0060Z Tapping Screw - MLx6

102 031L 0080Z Philips Pan Head Screw - M4x8

103 0951 4008Z Philips Screw With Flat f+lasher -M4x8

10L 11050009 Nylon Clip - 5N

105 1106 OfJll Bushing - 11.5mm

106 0L33 0060W Tapping Screw -M3x6

107 0720 01360Z Retaining Ring -M6

108 1204 1490 Micro Switch -V-53-IA3

109 0966 3008Z Tapping ScrewW/Flat Washer - M3x8

I 10 0701 0050Z Flat Washer -M5

111 0700 0080Z Flat Washer -M8

112 0720 0050Z Retaining Ring -M5
1!3 0951 300LZ Philips ”Screw With Flat Washer - M3x4

11A 096fJ fIO08Z Tapping %rewW/Flat Washer – MLX8

115 0313 OILOZ Philips pan Head Screw - M3xIL

116 1204 0886 Micro Switch

!1? !!05 Ooot!

A M

Nylon Clip - 2N

118 1204 1438 icro Switch

119 0700 O060Z Flat Washer -P16

120 0314 OILOZ Philips Screw -M4xIL

121 0801 100L Screw - M4x4

122 0705 00L0B Bushing – LX5Mm



24, ELECTRICAL SECTION September ?5, ‘$8

48

.- -.



24. ELECTRICAL SECTION Septamber f5, ’88

Index
No. Part No. Description Q“ty Per

Assembly
I C200 8fJ+3 Master Counter 1
2 C200 8flf16 Copy Counter 1
L C201 2710- Operation Panel - LT (S!j&’10)- 1
L C201 281O* Operation Panel - AfI (S!jgIo) 1
L C2G6 2710 Operation Panel (SS830) 1
5 C203 8095 Upper Harness Supporter 1
6 C206 8092 Main Harness (SS830) 1
6 C201 8292s Main Harness (SS810) 1
7 C203 8096 Lower Harness Supporter 2
8 C201 8057 AC Drive Board 1
9 C203 8135 Noise Filter I

10 C202 8095 Grounding Harness 1
11 C203 8115 Micro Switch 1
12 C200 3123 Support Plate - Safety Switch 1
13 C2008116 “ Ink Detecting Board 1
Ifl C203 2112 Safety Switch Bracket 1
15 C202 8353 Power Supply Unit 1
16 C203 8124 Power Supply Cord (120V) 1
16 C201 8162 Power Supply Cord (220V) 1
17 C201 flslil Bracket -Drum Detecting Switch 1
18 C200 3756 Safety Switch Shaft 1
!9 C200 3755 Plate Spring 1
20 C201 2551 Switch Bracket 1
21 C203 5053 Insulating Sheet 1
22 =ol so~e~ Flat Cable-Master Processing (S!j810) 1
22 C202 8088 Flat Cable -Master Processing (SS830) I
23 C201 8069 Master Processing (ktrol Board - LT 1
23 C201 8002 Plaster Processing Control Board - AL 1
2f4 C201 8(3OL IC-lPF124128 AP-20 1
25 C200 2b38 Operation Panel Spacer 1
26 C200 2595 Main Board Spacer 1
27 C201 8182s Main Control Board (SS810) 1
27 C206 8042 Main Control Board (SS830) 1
28 C201 8183=. IC-llfM24128AP-20 (SS810) 1
28 C206 80.45 IC-ll@fZ4128 AP-20 (SS830) I

L-n ●

49

Index
No. Part No. Description Q’ty Per

Assembly

29 C203 21i05 Main Switch Cover I

30 C201 2ft61 Decal -Main Switch 1

31 C200 2597 Main Board Stud - Short 1

32 C200 2596 Main Board Stud - Long 3

33 5055 0813f4 Main Switch - 125V 10A 1

3fl 5056 0509 Nut Plate - Microswitch 1

35 C201 2540 Master Cutter Decal 1

36 C201 B122 Thermal Power Supply Harness 1

37 C203 2119 Bracket - Power Supply Cord 1

38 C203 2128 AC Drive Board Cover 1

39 C203 2057 Switch Bracket 1

LO C203 2059 Circuit Braker - Bracket 1

Lbl C203 8181 Transformer - 120V/100V 1

L1 C201 8152 Transformer - 235V/105V 1

42 C203 2018 Transformer Bracket 1

f.13 C203 2131 Transformer Cover 1

lib C201 8287 AC Harness 1

L45 C203 2116 Bracket

100 0313 ol&oz Philips Pan Head Screw - M3xlf4

101 1204 1LL2 Micro Switch

=inis part number does not apply in U.S.
.



Index
Part No. Description Q’ty Per

No. Assembly
102 0313 O050Z Philips Pan Head screw - M3x5

103 OL33 O060Z Tapping Screw - M3x6

10L 0951 3006Z Philips Screw With Flat Washer -M3x6

105 0951 3oofbz Philips Screw With Flat Washer -M3x&

106 0951 LO08Z Philips Screw’With Flat Washer -F14x8

107 031L 0120Z Philips Pan Head Screw -M4x12

108 IL03 0539 Photo Interrupter - EE-SX450-PI

109 . 0960 LO08Z Flange Head Screw - 4x8

110 0314 0200Z Philips Pan Head Screw - MLx20

111 11070389 Fuse - 25A

112 0720 O020Z Retaining Ring -M2

113 0701 OQ30Z Flat Washer -M3
IIL 1204 lfA2 Micro Switch

115 031L O080Z Philips Pan Head Screw - MLx8

116 0314 0160Z Philips Pan Head Screw - MLx16

117 11070500 Fuse - 8A

118 0?05 OOLOB Bushing - 4x5mm

119 11060101 Cord Stopper (120V)

119 11060132 Cord Stopper (220V)

120 18022800 Grounding Wire

121 11050009 Nylon Clip - 5N

122 1107 015L Circuit Breaker - 240V 7A

122 1107 013L Circuit Breaker - 5A

123 0313 oof40z Philips Pan Head Screw - M3xL

12f4 12040801 Switch - Green

125 0313 0120Z Philips Pan Head Screw - M3x12

126 0951 3030Z Philips Screw With Flat Washer

127 11050012 Nylon Clip - ION

128 0807 2087 Washer - M3.3

129 0951 3012B Philips Screw With Flat Washer -M3x12

i 30 0960 3016B Philips Flange screw -M3xi6

131 0710 0040Z Hexagon Nut - ML

132 0?01 Ool!boz Flat Washer - M4 .

133 0960 5008Z Philips Flange Screw -~xa

13fl 12(J!41595 Switch

index
No. Part No. Description Q’ty Per

Assembly
1



25. SCANNER SECTION I (SS810) September 15, ’88

*

..

I



25. SCANNER SECl_lON i (SS810) September 15, ’88

1ndex
No.

1

2

3

.4

5

6

7

8

9

10

11

12

13

Part No. Description Q’ty Per
AssembLy

C200 30L9

C2C0 3052

C201 2L5L

C20! 302L

C200 3CIL0

C200 3047

C200 3053

C200 3045

C200 3061

C200 3065

C202 3107

Pressure Arm Spring

Adjusti;g Shaft

Deca 1 - Original Table Cover

Original Table Cover

Pressure Arm

Shaft - Scanner Unit

Magnet Catch

Shoulder Screw - Inner Cover
I

Irnner Cover - Original T.-

f+

2

1

1

L

1

I

I

I

Index
No. Part No. Description Q’ty Per

Assembly

100 0720 O050Z Retaining Ring - M5

101 0720 O030Z Retaining Ring - M3

I02 0313 O050Z Philips P=.- ‘-

103 0313 01407 -

(J s

N@’” .tJxL~

10L --
~pv~

..edd screw - M3x12

~~T
.epping Screw -M3x8

.
-.OJ 6150B Bushing - 6x15mm

107 0720 OOLOZ Retaining Ring -ML

108 0803 0043 Screw - M3x11

109 0701 O030Z Flat Washer -M3

110 0951 3005Z Philips Pan Head Screw - M3x5

51



26. SCANNER SECTiON !1 (SS810]

*

52

September 15, ’88



26. SCANNER SECI”lON II [SS810)
~

Index
No. Part No. Description Q’ty Per

Assembly

1 C203 Ei085 Original Sensor Harness 1
~ C201 307L Sensor Holder - Rear 1
3 c201 3035 Sensor Holder Plate 1
L C200 :liL Sensor Actiator 2
5 C200 3115 Shoulder Screw - Sensor Actuator 2
6 C201 305fl Plate Nut L
7 c201 8015 Image Density Switch 1
8 C201 2545 Density Decal
9 C205 3150 Sea 1 - Large

10 5507 662fI Bushing -

11 C201 3073 Sensor Holder - -

;;;T NtiNBEis

L

12 C203 808L “

‘~
q HE5!F. o 5X,6X2,

1

1

. I

“LU5 3of14 Tension Roller 1
i6 C200 3031 Coupled Pulley - 20T& L8T 1
17 C200 3035 Timing Belt - 123XL 1
18 C201 3068 First Original Feed Roller 1
19 C200 3036 Timing Belt - 100XL 1
20 C202 3103 Putley 1
21 C200 8L20 Motor - DC7.2W 1

~o

53

Index
No.

100

101

102

103

I 1Ofl

I 105

I 106

~~T

109

110

111

112

113

114

115

116

117

118

119

.

September 15, ’88

Part No. I Description

1105 oof12 Binder - Harness

0313 Olooz Philips Pan Head Screw - M3x1O

1L03 0539 Photo Interrupter - EE-SXL50-PI

0701 O030Z Flat Washer - M3

3L3-LO080Z

1106 OLI[

3720 O060Z

3951 3006Z

331L Oloow

3951 401OZ

0313 0060Z

D801 100fJ

0554 O040E

0707 8080B

0573 OOLOE

Screw - M2.6xL

Tapping Screw - MLx8

Bushing - 11.5mm

Retaining Ring -M6

Philips Screw With Flat Washer -M3A6

Philips Pan Head Screw - MLx1O

Philips Screw With Flat Washer - M4x1O

Philips Pan Head Screw - M3x6

Screw -M4xfJ

Allen Screw - MLxL

Bushing - 8X8MM

Hexagon Headless Set Screw - M3x4

Q’ry Per
Assembly



27.. SCANNER SECTION

..

1(ss$30) September 15, ’88



Index
Part No. Description

Q’ty Per
No. Assembly

1 C202 3057 ADF Paul 2

2 C202 305b Bushing - 5x7x3nmI 4

3 C202 31Li ADFCover 1

.4 C202 3076 Pressure Arm 1

5 C200 31}5 Shoulder Screw - Sensor Actuator 3

6 C206 2732-. Decal -How Cooperate 1

7 C202 2L30 “ Oecal -ADFCRJ/OFF 1

8 C202 2408 Decal - ADF 1

9 C202 3051 Shaft Bracket 2

10 C202 3055 Release Arm 2

[1 C202 3058 Arm Shaft 1

12 1L03 0539 Photo Interrupter - EE-SXL50-P1 1

L3 C202 3121 Mylar Supporter 4

14 C202 3122 Pressure Mylar 2

15 C202 307fl Pressure Shaft 1

16 C202 3075 Sens.>r Feeler 1

17 C202 3071 Solenoid Link 1

18 C202 8090 Original Pressure Solenoid 1

19 C202 3062 Right Hook 1

20 C202 3059 Hook Spring 2

21 5053 OU7 BushiDS -M6 2

22 c202 3072 Solenoid Bracket 1

23 C202 3163 Gam Knob 1

2L C202 3067 Sensor Bracket 1
25 C202 3085 Separation Bracket 1
26 C202 3098 Spacer - ADF 4

27 C202 311$ Blade Bracket 1

28 C202 3115 separation Blade I

29 C200 3065 OriginaL Press Roller 1

30 C202 3081 Blade Holder 1

31 C202 3131 Stopper 1

32 C203 3027 Shoulder Screw - H4 1

33 C200 30L8 Pressure Arm 4

3& C202 3061 Left Hook 1
35 C202 3094 Press Roller Spring 4

.
.

I

%@@mtMY 15, ‘88..

1ndex Part Nc Description
Q*ty Per

No. Assembly

36 C200 3045 Shoulder Screw - Inner Cover 2

37 C203 3101 ADFBase Plate 1

38 C202 3092 Platen Plate Supporter 1

39 k202 3064 Blade Pressure Spring 2

40 56062180 Sector Gear Spring 1

lb’1 C202 8085 ADFHarness 1

1$2 C202 3144 ADFCam 1

43 C202 3123 Right Mylar 1

4L C202 311!J7 Spacer - ADFCam 1

45 C203 2735 Deca1 - Open Carefully 1

46 C202 3124 Left Mylar 1

47 C203 3109 Separation Guide Plate 1

La C201 3066 Original Guide 1

49 C201 3067 Platen Plate 1

50 C200 6135 Antistatic Brush 2

51 C202 3107 Transport Roller 1

,.



ixE-
No.

100

101
102

103

Ioli

105

106

107

108

109

110

111

112

113

114

I 15

116

117

118

Part No. I Description

)312 50502

)720 O040z

331300502

331A 01002!

0623 0120E

072000302

0252 OUOZ

0951 30062

072000302

072000502

1313 02002

)313 01202

)951 30052

)951 LO06Z

105 0016

I105 0042

)960 3006Z

)312 50502

)803 0043

—.

Philips Pan Head Screw -M2.5x5

Retaining Ring -MA

Philips Pan Head Screw -M3x5

Philips Pan Head Screw -MLx1O

Spring Pin - 3x12mm

Retaining Ring -M3

Pan Head Screw -M2x4

Philips Screw With Flat Washer -M3x6

:taining Ring-M3

!taining Ring - M5

lilips Screw - 3x20

\ilips Pan Head Screw -M3x12

Iilips Pan Head Screw - M3x5

~ilips Screw With Flat Washer”- MLx6

~lon Clip - LN

irider - Harness

lilips Flange Screw -M3x6

~ilips Pan Head Screw - M2.5x5

:rew - M3x11

Q’ty Per
Assembly

#-

.
.

. f .

55A
.

●-.--.

ndex
No.

-

Part No.

.

Description
)’ty Per
hsembly

I



September 15, ’88

‘.= ●...
.



. .

28. SCANNER SECTION IS(SS30}
Index
NO. Part No. Description Q’ty Per

Assembly ~

1 C202 3011 Separation Roller Shaft 1:

2 589L 2171 Original Feed Ro!.ler 2’

3 5Lf47 2681 Snap Ring ! 2

fl 5053 of4fJ7 Bushing -M6 1
5 C201 3035 Sensor Holder PLate 1
6 C203 8085 Original Sensor Harness 1
7 C201 307fl Sensor Holder -Rear 1
8 C200 311fl Sensor Actiator 2
9 C200 3115 Shoulder Screw - Sensor Actuator 2

10 C202 3020 Pick-tIP Roller Spacer I
11 C202 3017 Pick-up Roller Shaft 1
12 5918 2223 Pulley - 24T 1
13 C202 3013 Spacer - 8X16X7MM L
lL C201 3077 Fixing Ring - 8X16X7MM 2
15 c201 8cl15 Image Density Switch 1
16 C202 806? Flat Cabie -AN? 1
17 C202 8086 AOF Relay Harness 1
18 C201 2545 Density Decal 1
19 C202 3022 ALE Stopper 2
20 C202 3019 Gear -66T 1
21 5053 0223 Bushing - 81mn 4
22 5507 6624 Bushing - 8x16x45MM 2
23 C202 3031 Gear Cover 1
24 C202 3034 Coupled Gear - 16/60T 1
25 C202 3021 Sensor Stay 1
26 C203 8084 Scanner Harness 1
27 C201 3068 First Original Feed Roller 1
28 C203 304L Tension Roller 1
29 C200 3036 Timing Belt - 100XL 1
30 C202 3025 Timing Belt - 125XL 1
31 C200 3031 CouPled PulleY-20T&48T 1
32 C202 3103 Pulley 1
33 C202 3102 ~llar - 6.35x1OX4MM 1
3L C202 3100 Motor Damper I
35 C202 8097 Motor -DC7.2W 1

.

{* :-..,
,--- . . .....

57

September 15, ’88

Kiz7 Part No. Description
Q’ty Per

No. Assembly

T

36 C202 30!4 Origincl Feed Roller 2

37 C201 3054 Plate N~t 2

38 C202 3018 Pick-up Roller Bracket !

39 589A 21e6 Separation Roller Pulley 1

Lo 589$ 217L ITiming Belt 1

Al C202 3026 Sensor Bracket 1

f42 C202 3035 Coupled e%ar - 15T/60T 1

43 C202 3022 Gear Cas~ng 1

4G ,C202 3036 ~otorY -DC i.69W 1 -

fJ5 C233 3036 ‘Sensor Sray 1

.



.

ndex
No.

100
101
102

103

10G

105

106

107

108

109

\ 10

111

112

113

114

115

116

117

118

120

121

122

123

I2L

125

126

Part No. Description
Q’ty Per
Assembly

0632 O1OOG Pin 2x10mm

1072000502 lRetaining Ring-M5 I

109513W5z lPhilips Pan Head Wrew-~x5 I

1105 oofi2 Binder - Harness I
0313 OIOOZ Philips Pan Head Screw - M3x1O I
1403 0539 Photo Interruptor - EE-SXL50-PI

0701 O030Z Flat Washer - M3

0323 O050Z Philips Sunken Head Screv - M3x5

I1105OIO6 ]Harness Clamp I
OBOI 100L Screw -MLxL

0801 1236 Screw -M2.6x4

0951 3006Z Philips Screw With Flat Washer - M3x6

0720 O060Z Retaining Ring -M6

1105 0172 Clamp

]03130060Z lPhilips Pan Herd Screw -M3x6 I

0L34 O080z Tapping Screw - MLx8 I
1106 0411 Bushing- 11.5axa

0807 5071 Spacer - loxo.smm

03114 Olm Philips Pan Head Screw -M.4x1O

0313 O06m Philips Pan Head Screw - M3x6

0707 8080B Bushing - 8x8mm I
I055LOOLOE lAllen Screw -M4xL I

0951 fIOIOz Philips Screw With Flat Washer - Mf4xloI

0573 00/iOE Hexagon Headless Set Screw -M3xL

120L 1320 Switch

0313 Ollioz Philips Pan Head Screw -M3xIII

1105 OOL7 TY -Wrap

-*. . . .

WA

Index Part No. Description
Q’ty Per

No. Assembly

~.



29. SCANNER SECTION III

““G

Septemk 15, ’88



29. SCANNER SECTION Ill Rev. 12/91

1ndex

No.—
1

2

2

2

3

3

L

4

4

5

6

7

,8

8

9

10

11

12

13

14

15

16

17

18

18

19

20

21

22

23

24

25

26

27

28

Part No.
1

Des.crlptlon
—

;200 3015

:201 3134 *

:201 3135

;206 3134

:203 2733

:201 2533

:201 2732*

:201 2718*

:206 2732

:203 3017

:203 3018

:203 3019

:201 3027*

:202 3006

C203 3135

C2033030
C200 3126

C200 3125

C203 3014

C201 3025

C203 3010

5507 6624

C200 3141*

C201 3027*

C202 3005

C201 3079

C203 3071

C202 3111

C200 3032

C201 3026

C200 3142*

C213 3033

C200 3006

C200 3106

C203 3034

Seal - lx7x346mm

Orlglnal Table - LT (SS810)

Orlglnal Table - A4 (SS810)

Original Table (SS830)

Decal - Scale (LT)

Decal - Original Level (A4)

Decal - How To Operate - LT (SS810)

Decal - How To Operate - A4 (SS810)

Decal - How To Operate (SS830)

Or~glnal Guide

Original Guide Holder

Side Fence Gear

Original Table Frame (SS810)

Original Table Frame - Right (SS830)

Right Cover - Scanner

Grip Bracket

Rubber Seal

Clamp

Guide Rail Roller

Left Fluorescent Lamp Cover

Cover Stud

Bushing - 8x16x45mm

Left Stopper - Magnet Catch (SS810)

Original Table Frame (SS810)

Original Table Frame - Left (SS830)

Dust Shielding Cover

Stay - Original Exit Tray

Second Original Transport Roller–Lower

Pulley - 20T

Right Fluorescent Lamp Cover

Right Stopper - Magnet Catch (SS810)

Lock Lever– Transmission

Stopper

Lock Spring

Spring Arm

Q’ty Per
Assembly

1

1

1

1

1

1

1

1

1

2

2

2

1

1

1

1

1

1

6

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

Index
No.

30

31

32

33

34

35

36

100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

115

116

Part No.

:201 3011

2203 3020

:201 3004

:201 3028

C203 3038

C213 3032

C201 3029

0353 O080D

0965 3005B

0434 00802

0343 0060D

0314 00602

0701 00402

072000602

0344 0080D

0951 30062

0314 00802

0433 00802

0554 O040E

0951 30052

0313 00502

0313 02002

0713 O050B

0553 0060E

Description

ear - 16T

eceiving Plate

topper Stud

,eft Mylar – Original Guide

,afety Switch

.ock Lever

,ight Mylar -

‘hi lips Truss

‘apping Screw

Yapping Screw

‘hilips Truss

Actuator

Original Guide

Head Screw - M3x8

With Flat Washer -

- M4x8

Head Screw - M3x6

‘hilips Pan Head Screw - M4x6

‘lat Washer - M4

letaining Ring - M6

‘hi lips Truss Head Screw – M4x8

‘hilips Screw With Flat Washer –

‘hilips Pan Head Screw – M4x8

rapping Screw - M3x8

!llen Screw - M4x4

‘hilips Pan Head Screw - M3x5

?hilips Pan Head Screw - M3x5

?hilipsScrew - 3x20

iexagon Nut - M5

Ailen Screw--M3x6

M3x5

M3x6

Q’ty Per
Assembly

1

1

1

2

1

1

2

>fThis part number does not apply in U.S. 59



30. SCANNER SECTION IV . -k 15, ’88

‘.60-



30. SCANNER SECWM+J W

!mlex

No. Part No. Description Q’CY Per
Assembly

1 C200 3082 Scanner Unit Shaft 1

2 C200 3072 Leaf Spring 4

3 C200 3086 Scanner Unit Mirror 2
L 5L66 31.L7 Adjusting Knob 2

5 C201 3071 Shading Plate 1

6 C200 3091 Lens - FL.5/38 1
7 C201 3oflo Lens Holder 1
8 C201 8023 CCDBoard 1
9 C201 3070 Scanner Frame Spring 1

10 C200 8466 Fluorescent Lamp Stabilizer I
II C201 3075 Scanner Stay 1
12 C201 8102 Flat Cable - Master Processing 1
13 C201 8012 A/D Conversion Board 1
IL C200 8L6& Fluorescent Lamp - 550V/ISW 1
15 C200 3077 Bracket - Fluorescent Lamp Socket 2
16 C200 8502 Left Socket - Fluorescent Lamp 1
17 C201 3031 Left Fiirror Holder 1
18 C201 3033 Spring Plate 2
19 C201 3032 Right Mirror Holder 1
20 C201 3077 Fixing Ring - 8X16X7MM 1
21 C201 3069 Exposure Glass 1
22 C200 8504 Right Socket - Fluorescent Lamp 1

1

---

.

S@ptember 15, ’88

Index
No. Part No. Description Q’ty Per-

Assembly

100 0951 30CSJ Philips Screw With Flat Washer - M3x6

101 0720 Oof$oz Retaining Ring -ML

102 0553 O1OOE Allen Screw - M3xI0

103 0951 LO08W Philips Screw With Flat Washer ‘f%x8

104 0701 O!Moz Flat Washer -MIJ

105 055fI OCMOE Allen Screw - MLxL
106 0313 Ollioz Philips Pan Head Screw - M3x1L

107 0L3L 0080Z Tapping Screw - MLx8

108 11050160 Clamp

109 c31f4 0050Z Philips Pan Head Szrew - M4x5

110 0313 O060Z Philips Pan Head Screw -H3x6

111 0720 0060Z Retaining Ring -M6

112 0707 8080B Bushing - 8x8nMn

113 0951 30062 Philips Screw With Flat Washer - M3x6



31. EDITING CONTROL BOARD

Luumll llnclma

Se@fm43er 15, ’88

mmMSII DIP D
—
Iml
93 +El

80s1 s!m4L IBUH
80. to Ml.

m OKIO1 111
120ms7amLIums Slmol Mom SIMFX

So. m. lm. m. 10.

C131 1s9 [141 Ed Mllol
C132 Is C142 1s4 MII02
[133 1s9 cla 161 MI1O3
(134 1s9 C1{4 162 0AII04
C135 H9 C14S 1s9 Ullos

Smu IMm
ml m.

Slmcl
m IslmoL

m
ams
m.

Calol
CIK4?
0103
CII04
0105

104
105
1C6
102
106

C1OI 1s2
C102 1s4
C103 152
C104 1ss
Clm 160

cl% 1s4
cim 1s9
Cloa KS
CI09 163
Cllo 1ss

Clll
c112
c113
CI14
c115

C116
017
c118
CI19
C120

1s9
1s4
M
1s9
Is.!

157
IQ
1s
Es
144

—

—
toss
m

—
13s
m
U3
110
134

110
133
137

H

~

c121
C122
C123
C124
C12S

Uxi
C127
Cna
c129
C130

r

Sllxl
m

ICI09
Icllo
ICIII
lcl12
Iclll

Icl 14
Iclls
ICI16
Icl 17
IC118

X47
1s9
1$9
1s9
159

1%
1s9
1ss
19
1%

120
120
120

no
ml
120

mm
CBIM

103
10s

Ic Ua COIL

E
Slmu
m.

1101

—

UJIIAIIII

1
19USX

k

smut
m UI

1
164 w WI

—
mm
m

—
126
In
129
!31
141

135
1%
127

%

—
Im3
u—
109
IM

%
140

124
139
125
122
115

Rmm. IIOSS
um.

IC129 134

m J
lbotI
mJ

142~Eanma. Imu
m, mfn

119 0111 I19
121
I19
119
119

Smlm.
m.

0101
0102
0103
0104
am

0106
m’s
ma
0109
allo

m
ml

Iclol
ICI02
Icm
Iclo.a

Iclos

IClu
ICI07
ICIL14

slmL
m

IC119
Icno
IC121
IC122
ICI?J

IC12(
ICM
IC125
IC122
IC12S

Li
Lsolol 122
1S0102 122
1s0103 122
1)?0104 122

119
119
I19
119
119

TlhMISN assma mu atcrwlsa

mmm [mm
❑o. 8)

alol Ila
am 113
awl 112
0104 114
Olus ua 1

slmtilmm
mm.

1121 204
[123 m
1123 126
a124 us
112s 1S5

Clza 194
1127 Iw
lua ial
S129 1%
1130 166 1

Nut
w

1s!4
1s4
181
,W

191

u7
In
Ian
I&l
Icl

slut lams
I

S!mm 110s1
mm m m. I

Srml. IW41
m m.

smaoL
m.

1
Ioal
m.

166
144
144
M
122

In
194
19a

E

I SSmz
m.

mu
m.
—

194
124
m
143
143

143
143
163
143
I13

SM6UL 110s1
u. Bo.

SIMM.
w

atsl
am
B153
:1s4
11ss

Ilti
I157
l15a
tlw
[wr1131

1122
anz
1134
[1%

alx
1137
Sud
an9
allo

1101 14s
am M
1103 Ma
m4 126
ams 126

am
II12
a113
1114
1115

[Its
am
aua
[119
1120

a14/
[142 E
am 2U4
1144 204
114s

a146 m

204

1147
alla E
114s x){
also 176

aArloa 144
u!107 1s
Smloa la
amlog 147
mlt10 14.sI

1106
tun
1106
Rum
*110

144
144
144
144
179

L

7A! T? mrsM 10*W

ID1
mat Ilmx !Imn Iw:
m m. m. m.

R161 1s4 Il?l l%?
E162 m 1172 123
1163 202 1173 160
[164 303 9174 174
CM m 017s In

t[t.4J 13s 11?6 165
Iln 166 cm 193
11~ lg3 ai7a M
Rlay 192 am 193
Rlio 192 1160 174 T

Smalx lu!m
m, m.

!Itl 193
am m
cm 2s5
1144 166
am 16s

am 171
am nz
am KS
am i78
aigo M

Y
Slmu lams

mm.

ml 1$3
a2m In
Em In
a204 m
azos 123

EH
small 190s1

m. m.

lAIIOI 116
mm 116
1MI03 117

EEl
snm Iaoss

ao. m

R m ❑
slmil Imm

❑. ml.

falol 1s2
nwz m
M103 1s3

Slmll
m Ou

IL91
1122
awz
[194
al%

I l—

M% 193
0!97 MO
C19S 197
[1samol%“

62-”’



3’s. EDITING cxxwmm BOARD -&r 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

* C206 80&2 Main Control 8oard 1

.

Index
No. Part No. Description

Q’ty Per
Assembly

102 1101 0328 Connector Pin Contact

103 11022307 Connector - 20P

lof4 11022845 Connector - 16P

105 1102 28L6 Connector - 26P

106 11022852 Connector - 3LP

107 11022853 Connector - 40P

108 1103 07L0 Connector - 6P

109 1104 03L2 IC%cket - 28P

110 11060258 Tube -White- 2.OXO.25 -UL

111 120L 1326 DIP Switch

112 Ml- 0100 Transistor - 2SA683

113 lfJIO 0282 Transistor - 2SC2308

IIL l&oo of441 Transistor - IU41211

115 ILO1 0192 Ic - APA2003C

116 ILO1 0342 Transistor Array - STA421A

117 1401 0400 Transistor Array - S?A4060

1i8 1401 0401 Transistor - 2SD1194

119 14010611 Diode - 1S1588

120 14010807 Diode Array

121 14020110 Diode - vo6c
122 14030255 LED- GL-3AR2

123 l&07 0577 Ic - SN7406N

12& IL07 0647 XC-TC4024P

125 14070658 IC -TC4051EP

126 14070972 IC-HD7US42P

127 ~ 14070975 xc -KD7407P

128 14070981 IC -TD62503P

129 1L07 1016 IC - UFI18255AC-5

130 1407 1026 IC-SN74LS373N

131 1407 1151 IC-D-808SAC-2

132 IL07 l15f4 IC-UPD8279C-5

133 1407 1837 IC - STK6962H

134 lfJ07 1838 IC-STK6972H

135 1407 1919 IC -3HP8155-P2

136 14080115 IC - /KPC339C

I



Index
No. Part No. Description Q’tY Per

Assezably
137 14080329 Ic - MFC358C

138 1408 0fJ18 IC - PST519A

139 IL08 0L71 Ic - TCA9S5

Iflo 1L08 05L7 IC -NJ12904S

lL1 14080592 IC - IR3702

1L2 15030028 Ceramic Oscillator - 6PW

IL3 1600 1095 Resistor - 120Q l/8w *5%
ILL 1600 1096 “Resistor - II(Q 1T+5!%
1L5 1601 7367 Resistor Array - 330Q

lf16 1601 737L Rqsistor Array - ~.~

l&7 1601 7376 Resistor Array - IOKQ*5% l/8w

148 1601 7377 Rasistor Array - 15KQ*5%l/8w

1L9 1601 7378 Resistor Array-22KQ*5%l/8W
150 1601 7LOL Resistor Array - 1~ l/2W

151 1601 7566 Resistor Array - 22KQ*5% l/8w
152 1601 81L7 Variable Resistor - 10KS!0.5W

153 1601 8157 Variable Resistor - IOOKQ

Is& 1604 0a61 Capacitor - 10gF 50V

I55 16040903 Capacitor - 10gF35V

156 1604 1196 Capacitor - 100#F 50V
157 16060995 Capacitor - IOPF WV

158 16060997 Capacitor - 1000?E 50V
159 16060998 Capacitor -0.OIJE 50V
160 1606 1636 Capacitor -o.oo22#F 100V
161 1606 1637 Capacitor -o.o15#F 100V
162 1606 1638 Capacitor -0.2214F 50V
163 1606 1640 Capacitor -c.033#F 100V
16L 16070001 Coil - %8s-s00
165 1611 L102 Resistor - II(Q 1/LT*5!v

166 1611 L103 Resistor - 10KQ l/ATt594

167 1611 LIOL Resistor - ILMKQl/4Ti5%

168 1611 4113 Resistor - IIKQ l/Lwi5Y3
169 1611 L122 Resistor - 1.2X!) l/LT*5%
I70 1611 L123 Resistor - 12!(Q l/LT*5%
171 1611 4124 Resistor - 12CKQl/LTf5%

.

● ✎

✎✎ ✎

✎

W3A

Index
No. Plrt NQ. Description Q’t~ Per

Assembly

172 1611 L133 Resistor - 13KQ l/f4Tt5%

173 1611 L151 Resistor - 150Q l/LTf5%

17L 1611 L152 Resistor - 1.5KQ l/LTi5!M

175 1611 4202 Resi~tOr -2!(Q l/LTt5%

176 1611 4203 Resistor - 20KQ 114T

177 1611 6221 Resistor - 220Q l/LT *5%

178 1611 4223 Resistor -22KQ l/LTk5%

179 1611 L2LI Resistor - 2LOQ l/LTfi%

lao 1611 4243 Resistor - 2KQ l/LTt5%

181 1611 f42L4 Resistor -24(IQ l/4TS%

182 1611 4302 Resistor -3.OUQ l/LTt5%

183 1611 fA330 Resistor - 330Q I/LTf5S$

18k 1611 L332 Resistor - 3.3KQ l/.hTi5% I
185 1611 L33L Resistor - 330KQ l/bTk5% I

1
186 1611 4361 Resistor - 360Q l/LT *5%

187 1611 L362 Resistor - 3.6KQ l/4W

188 16114392 Resistor - 3.9KQ l/LT *5%

189 1611 L393 ?ksistor - 39!(Q I/4TH!M

190 1611 LL32 Capacitor -&.3Q I/&w

191 1611 L470 Resistor - 47Q l/4T*5#

192 1611 f4L71 Resistor -470Q l/4Tf5%

193 1611 4472 Resistor -4.7KQ l/ATf5%

19fJ 1611 4473 Resistor - L7KQ l/4Tf5%

195 1611 4513 Resistor -51KQ l/4T

196 1611 451L Resistor -51OKQ l/bTk5%

197 16114562 Resistor - 5.6KQ l/LTfi%

198 ~611 &683 ResistGr - 68XQ llhTi5%

199 16114752 Resistor -7.5KQ l/Lw*5!4

200 1611 4822 Resistor -8.2U!2 l/bTk5%

201 1611 L823 Resistor - 82KQ l/4T*5%

202 1611 4824 Resistor - 82CKQ

203 1611 6102 Resistor - II(Q l/2Tt5%

20& 1611 6331 Resistor - 330$) ::-T

205 1611 6361 Resistor - 360Q l/8Ti5%



. .
-.

32. MAIN CONTROL BOARD ml September 15, ‘8S

Ccmh-w

rSlwc I Iwl
m Im

C91U1102
CIIW 104
cum 105
C31D4 lM
El Iw-, 101

Cwi 102

CU’ACIM

FF
Smm IMl

❑ u

cm 154
Clol 151
C102 156
clm K4

cm u WmE

EElSlmu lml

10 Ml

Cu51111 I:0
C951C!J 1(.9

:1aia.c
so

UIul
UIIK
mmE

Srwll Ibctl

,;O‘M1’J
Clll 154
C112 152
C113 15{
C-114 151

C115 lt7
c116 151

CI19 151
[

Zlml
Lo

1120
C121
(122
Llzs
cl:!

(’13
I126
C127
Cla
CQ4

1
IUlu

u

T
slum IICR1
m ❑

C120 IS
Cul 1s4
C1S2 1s5
rlzs 156
CI14 154

CU5 15s
CU6 !56
[127 154
C1S6 154
CU9 154

F
SIMDJIUclu

ho m

L14D I 154
Clll 154

L

rl(2 1s4
Clu 152
lull 1s4

C145 152
C146 149

—
1LK1

m
—

115
1Is
IC5
115It

Slsnll Imltl
m. m

MIIO1 llb
0UI02 Ilc
cw]rn 116
oMIM J16
Utlos 116

MM 116
OAI1O7 116
U1104 116

m
156
1s1
1s4
151

136
151
1s4
1s4
155 1-

141ul
Mr.

911h
01U7
II1!JS
D109I-L

C104 1%

LIC15 156
C1O6 1ss
clo7 1s0
cm 1ST
CI04 152

Ic LE4 CC!IL Ox’lulcm 14MSIS7C9 USIS41EAmLr

El
Ssma ImEl

m m.

nlll 113
011: 111 R

Sml Ibml
W. m,

WI(II 145
0.1102 162
Imlos Iu
WI06 10
IM103 luB

S!mll lwu
m. w

IC121 KS
lc122 13!
IC122 112
1[124 13
Iclzs 119

1C126 m

;!M Ibou

II
s- 1s9s4

m m m m I
Sfmcl
m.

Srmcl
Im

~

him
m.
114
114
1N
lEI
162

Iclol 124

I I
lull122KM12sIC112 122

IClos 121 Iclu 422
Iclo{ 125 1C114 127
Iclcli 120 ICI!5 IM

LEOIOI
Lsm2
120102
LEOM4

9101
elm
elm
0104
010s

1[116
ICI17
ICIM
1CI19
Iclzo

126
122
422
El
120

— -u0124 113
0107 la
0108 1s2
0104 113
0110 1n

Eilll.m
m In
IAII06
Ui log
Ulllo

14b
142
147
la
14.7

—

4ESIS7SM

S!wx
m

Lulll

IA1112
U1113 IIT

ml Smcl lmEE S7E4L
m. m.m m.

au 2121 181 [02
167 8122 N 1122
179 0123 192 [124
176 1124 15S m
14s 1125 162 n%

1?4 E126 167 U21
8124 la iw

H tla 1?1 1124
1% II* 14s [IQ
149 1131 170 8142

nilESmRlE4

—
mm

Ba

—
m
R =T%S4MXI

m.

Blol
km?
8102
1106
IIE

IIM
1107
1106
1103
tllo

I SEEXL
m

sm21L
im.

smlu lucks

m. m I
smw

ml
U&l
mm w.

— —
146
114
141

192
144
162
146
190

m
194

K
m

8111
1112
[113
1114
Clls

L
al16
1117
till
B1E4
1120

7?

m
161
191
lt9
176

no
m
la
la
m

.

1144
IN
[146
8147
U64

1149
w
1151
11s2
m

164
m
164

::

1S2
172
184
196
169

—

14s6 m
Ijss 120
!154 1s2
ml
11s6 E
104 m
urn m
U61 m
RIS2 no
916s 2)24

91?i4

I]?&
1177
1178
1179

R140
1111
mz
8162
11s1

9164 m
:165 129
Mu lB
tlfrl 140
t16J la

139
13.9
m
139
m

lIY
122
Ml?
140
122

—

t ta 120
1171 140
1172 140
tns 13
U74 124

uSm Iwu
m w 7

Swm IM24
a m,

im 144

1196 162
Qca 142 HI

Slmll Ima
40. m.

J4!lol 147
mm? 144
mm 144

44
Svma IBM

❑ m,

l? 101

L
1166 122
m7 175
1124 2s4
t163 m
9190 194

[191 lQ
1!92
1192 H
11% 172
Dln 197

?@-



32. MAIN COIWROL BOARD @MW30)

Index
NO.

Pact No. Description Q’ty Per
Assembly

* C2068042 Main Control Ekard 1
1 C206804C IC -TIW2L128 AP-20 1

101 1101 0328 Ccmnector Pin contact

102 11022307 tinnector - 20P

103 1102 28L5 Connector - 16P

lofb 1102 2846 Connector - 26P

105 1102 2652 Ccnmxtor - 34P

106 11022853 Connector - LOP

107 1103 07L0 C6nnector - 6P

108 1104 0L12 socket - 28P

109 120& 15fJl DIP Switch

I 10 1204 1542 DIP Switch

111 IL(3O0282 Transistor - 2SC2308

112 lLOI 0192 xc -#PA2003c

113 1401 0280 Transistor - 2SB731

I lL !LOI 0367 Transistor - 2W35

115 ILOI 0611 Diode - 1S1588

116 lLOI 0807 Diode Array

117 16020110 Diode - V06C

118 IL03 0255 LED - GL-3AR2

119 1L07 0577 IC -SN7@6N

120 1L07 06L7 Ic -TC402LP

i21 iL07 0658 IC -TC4051BP

122 1L07 0972 IC -HD7fJ.S42P

123 1L07 0975 Ic -HD7L07P

12f4 1L07 0981 IC -TD62503P
12s 1L07 1016 Ic -UPD8255AC-5

!26 1407 1026 xc -SN7LM373N

127 IL07 1151 IC -D-8085AC-2

128 !407 i15L IC -UPD827W-5

129 I&o/ 1637 IC -SK6962H

130 1407 1838 IC -SI%6972H
131 1L07 1919 IC -H8155-P2 .

es

-k15, ’88

Index
k. Part k. Description

Q’ty Per
Assenbly

132 1f408 0115 Ic - gPC339c

133 1L08 0329 IC - NPC358C

13L lf408 0L18 IC - PST519A

135 ILO(I0471 IC-TCC955

i 36 iL08 05L7 IC - NJH2904S

137 14080592 IC- IR3702

138 1503 C028 CeramicOscillator -6fWz

139 1600 1095 Resistor - 12(3Ql/8w*5%

140 1600 1096 Resistor - NW 1T+5%

lL1 1601 7367 Resistor Array - 330Q

IL2 1601 73TL Resistor Array - 4.7KQ

lib3 1601 7376 Resistor Array - I(X(Qi2Yv l/BW

144 1601 7377 Resistor Array - 15KQMV l/8w

Ifb5 1601 7378 Resistor Array - 22Kf2i5f5 l/8u
1L6 1601 7406 Resistor Array - IOKQl/2W

147 1601 8147 Variable Resistor - 10KQ0.5W
lh8 1601 8157 Variable Resistor - 100KQ
1L9 16040861 Capacitor - IOZF 50V

150 16060903 Capacitor - IOfiF35V

151 1604 1196 Capacitor - loo#F Sov

152 16060995 Capacitor - 10?F 50V

153 16060997 Capacitor - K)(M)PF50V

156 16060998 Capacitor -o.ol@ 50V

155 1606 1636 Gpacitor -o.oo22#F Ioov

156 1606 1637 Capacitor -o.o15#F 100V

157 1606 1638 Capacitor - 0.22MF 50V

158 1606 1640 Gpacitor -o.033&fF 100V

159 16070001 Coi 1 - S?/-8s-500

160 1611 4102V ResistOr - KQ l/&V km

161 1611 L103 Resistor - 10KQ l/4Tf!5!%

162 1611 L103V Resistor - I(l(!l l/&Vi5%

163 1611 4104V ResistOr - 1~ l/4U~~

164 1611 4113 Resistor - llKQ l/4wi5%
165 1611 4113V Resistor - III(Q ~ l/4w

166 1611 ft123 Resistor - 12KQl/4TS4f



I

. I

1ndex
No. I Part No. I !kcription I Q’ty Per

Assembly

167

168

169

170

171

172

173

17L

175

176

177

178

179

180

181

182

183

!84

185

186

187

188

189

190

191

192

193

19.!4

195

196

197

198

i99

200

20 L

1611 L12L Resistor - 120KQl/faTMf

1611 f4133V Resistor - 1X(Q l/fJW *5%

1611 L151 Resistor - 150Q l/LTt5%

1611 4202 Resistor - 2KQ l/&T S%

1611 L203 Resistsr - 20KQ l/4T

1611 4221 Resistor - 220Q l/LTt5S

1611 4223 Resistor -22.KQ l/fcTi.5!M

1611 L223V Resistor - 2X! l/4V S%

1611 42L1 Resistor - 240!2 l/4TS!f

1611 4262 Resistor -2.4KQ l/LTi5%

1611 4263 Resistor - 24KQ l/4TS%f

1611 4244 Resistor -2409 l/4Tf5%

1611 4302 Resistor - 3.(IKQ l/4Ti!i%

1611 L332 Resistor -3.X(Q l/LTM9f

1611 433L Resistor - 33(IKQ!/LTM%

1611 L361 Resistor - 360Q l/4Tf5S

1611 4362 Resistor -3.6KQ I/&w

1611 4292 ‘ksis:or - 3.%iil l/&T i5%

1611 L393 Resistor - 39KQ l/4Tf5%

1611 L432 Gpacitor -4.3s? i/4w

1611 4470V Resistor - 479 l/4W k5%

1611 U71 Resistor - L70Q l/4T i5%

1611 UJ73 Resistor - 47KQ l/4TA5%

1611 4513 Resistor -51KQ l/LT

1611 &514 Resistor -51OKQ l/LTi5%

1611 4562 Resistor -5.6KQ l/LTf5%

1611 L683 Resistor - 68KQ l/4Ti5$

1611 L752 Resistor - 7.5KQ 1/wi5!3

1611 &752V Resistor - 7.5UQ I/2Wfi%

1611 4822 Resistor -8.2!(9 l/f)TfW

1611 &823V Ikistor - 82KQ l/4Wf5%

1611 4824 Resistor -82tXQ

1611 6102 Resistor - N(Q lmtss

1611 6331 Resistor - 33(W l/2T

1611 6361 Resistor -360!2 l/8TS%

Index
No. Part No. Description

Q*ty Per
Assembly



33. MASTER FWXXSSiNG CONTROL EM3ARD-LT septembw f5, 888

CAP.4CITOR

SYMBOL
Yo.

SYMBOL
Yo.

C41O
C411
U13
C414
cua

c419
cull
C421
C422
C423

[!KIEX
w).

IWEX
WI.

[.WEX
Yo.

[\ljEK
to.

[YDEX
Yo.

IKIEx
10.

146
146
144
144
141

141
143
i43
146
146

SYMBtlL
Yo.

C424
C425
c42!j
C427
C428

C429
C430
C431
C432
C433

:YOEX
to.

146
146
146
146
146

146
146
146
146
146

I--HUY80L I}OEX
10. }0.

C474 143

SYMBOL
10.

SYMBOL
Yo.

W180L
}0.

U54
C455
C456
C457
C458

C459
C460
C461
C462
cm

i\OEI
$0.

143
143
i.13
143
146

145
145
140
142
:43

U12
!03
!04
i06
105

Cwo
C401
MM
C403
C404

146
146
146
146
146

C434
C435
:436
C437
CJ39

C439
C440
C441
C442
C443

146
146
146
143
146

146
146
146
146
146

ci44
CM
C446
C447
U48

C449
C450
C451
C452
C4S3

SYMBOL
Yo.

1$6
i t6
i~~
146
146

146
146
146
146
146

IYOEX
!0.

128
114
113
121
ila

117
113
i26
132
117

146
1!6
141
141
143

143
143
143
If3
143L

C405
C406
C407
C408
CUM

OIOOE

146
146
146
146
146

[cOIPw

F

SYMBOL
to.

DPS400dINDEX
MO.

108

[YOEX
!40.

SYM2CIL
w.

SYWiL
10.

INDEX
,No.

SYWBOL
Yo.

[YOEX
so.

SYMBOL
Yo.

SY!180L
!40.

IC430
IC431
IC432
IC433
IC434

IC435
[C436
ici37
IC438
ic439

iNOEX
10.

114
113
121
133
133

133
131
po
120
120

SYMBOL
No.

iYOEX
10.

[NOEX
so.

WBOL
10.

0400
0403

110
110
110
110
110

0415
D416
0417
0418
0419

110
110
111
111
111

ic400
[C401
IC402
ic403
ic404

113
121
117
125
113

ic410
IC411
ic412
ic413
ic414

iC420
[C421
!C422
iC423
ic424

iC42>
icu6
iixn
[[428
[C42!

IC440
[C441
IC442
IC443
IC444

1C445
iC446
ic447
IC443
ic449

112
131
126
126
128

132
11?
12?
t17
126

126
1~1
121
121
112

127
129
116
113
118

115
123
114
118
116

ic450
iC451
iC452
[C453
ic454

[C455
iC456
iC457
iC458
[C459

0404
B405
0407TESTPl!i

SYMBOL
10.

ixOEX
$0.

0408
0411
0412
0413
0414

110
110
110
110
110

0420
0421
3422
0423
0424

111
111
iii
111
111

ic405
ic406
ic407
ic40a
ic409

116
l~o
m
120
us

IC415
iC416
ic417
ICU8
IC419

118
131
KM
128
128

T?!OO
TP401

101
101

OSCiLATOR Transistor RESISTORIRRAY RESiSTORCOIL

XOEX
\o.

1
1

107
113
!13

124
124
112

7
iXOEX

\o.

148
i36
136
149

-l
150

H
SYMBOLINDEX

so. 10.

TA400 109
TA401 109

-11-ilOEX SWOL
10. ho.

147 0SC400

SIYBOL
)0.

sOEI(
10.

SYMBOL
10.

IOEX
10.

SIYBOL
to.

SWOL
Xo.

T
SYYBOLiYOEI

‘lo. ‘ill.

aAY400 138
RAY401 137
UY402 138
RAY403 137
RAY404 139

RAY[05 139
R4YK16 138
!UY.41J7 138

SYUBOL
Vo.

[i460
IC461
ic462
ic463
IC464

iC465
!C466
[C167
[c#jg
IC469

120
132
123
122
117

126
126
pJj
W!
121

A-I L31P-.IiCao
[C471
iC472
IC473
ic474

118
117
i2!i
116
112

IC480
(m

(SOCXE7)
iC481
ICW

ic483
[C484
IC485

L400 MO
RIIO1
R402
R403
iiJ)4

120
120
1!9
Iig
119

., ●

@$ .-<-: “,..



33. MASTER PROCESSING CONTROL BOARD–LT S@ptmtler 15, ’88

Index
No.

*

1

!01

102

103

10L

105

106

107

108

I0%

110

11!

112

113

IIL

115

Part No.

C201 8f369

C20I 800L

1101 0328

11020813

1102 28L5

I102 2853

1103 0507

1103 0511

lIOL 0L12

120L 15L3

ILOI 0399

ILOI 0611

14050168

l&07 0536

IL07 0539

1407 05&2

~ IfI07 060f4

Description

~aster Processing Control Board - LT

[C - lM’12&128AF-20

Connector Pin Contact

Terminal

Connector - 16P

Connector - LOP

Connector - 6P

Connector - 11P

Socket - 28P

DIP Switch

‘Transistor Array

Diode - 1S1588

Diode INfJJ03

IC - SN74M51N

Ic- sN7ftLsoL

Ic -Swmioo

I~c- TU049P

Q*CY Per
Assembly

}

1

’67

index
No. Part No. Description

Q’ty Per
Assembly

116 IL07 0610 IC - SN7LLS32N

117 IL07 061f4 Ic - sN7f4Ls7fbN

118 IL07 0621 IC -SN7fU08N

119 IfJ07 0623 Ic -SN74LS175N

!20 lfJ07 0699 IC - SN7U!5161AN

121 lito7 0700 Ic - SN7U!517LN

122 1.407 07U IC -SN7fILS158N

123 lf407 0760 Ic - sN7f4LsILN

12f4 1L07 0762 IC - CM7U2M2N

125 lflo7 077L IC - SN7US393N

126 IL07 0777 IC - SN7US153N

127 1407 081L [c -SN7JUS!39N

128 1L07 0816 IC - SN7US157N

129 lfI07 0817 Ttlic - SN74LS279N

130 1L07 0819 IC -SN7US366AN

131 1L07 0887 IC -SN7US2UN

132 1L07 1149 IC -SN7US19MN

133 1L07 1735 IC -MD43MC-15L

13L 1408 0fJ08 IC -PST518A

135 1503 OIL1 Oscilator -CSA6.55MS11

136 1600 109fI Resistor - 2OQ*1O%

137 1601 7352 Resistor Array - L.7KQ

138 1601 737f4 Resistor Array - L.7KQ

139 1601 7391 Resistor Array - 680Q

140 160& 0983 Resistor - 12(X2 l/8wi5%

141 160f4 1237 Capacitor - 3.3pF

1L2 16060217 Capacitor -0.IJ(F 25V

143 1606 0681, Capacitor - o.ool#F 50V

14L 16060693 Capacitor - 220PF 50V

I&s 16060996 Capacitor - &70PF 25V

1L6 16060998 Capacitor - O.OIKF 50V

lfb? i607 OlkO Coil -Sbc- 05

1L8 1611 L102 Resistor - lKQ l/LTf5%

149 1611 4222 Resistor - 2.2KQ l/4T *5%

150 1611 Ui72 Resistor -4.7KQ l/4T*5%

.



34 MASTER PROCESSING C~f’dTROL BOARD–A4 septmxh?f

RESISTOR TESTPI\ CISCILATOR il[Psh TRAKISTOR\RRAY DIOOE kAR[A8LERESISTCR

15, ’68

SYMBOL;[WEX ; \ SYMBOL;[MIEX~ ; SYU80L lYOEX I SYUEOL IsOEK SYUBOL:I!iOEI \ SV4BOL;[}OEX ‘ SYMBOL [$OEI
to. ~ ‘a. Yo. io. ,: 10. w. Xo. ‘ill. VI. }0. to. $0. }0. Yo.

0407 ; [o~ ! ~ 0427 ~ 109
0408 : 109 ~ ; 0429 i 109
0416 : 109 I ; 0429 , 109
041? i 109 ; : 0430 109

109

109
m
109
109
109

D42L ‘

0422
0423
0424
0425
0426

109 j ‘ 0431
I

log ~
109
109 I
109 !
!09 i

0432
0433
0434
0435
D436

: SYt!tlOL‘IYOEX ‘ SYUflOL‘I!KIExi
Yo. : ~o. \

I
j SM80L

10.

IC420
IC421
[C422
[C423
[C424

IC425
IC426
IC427
IC428
IC429

i SYU80L
I No.

:!iOEX
No.

[!40EX
No.

lNOEX‘
!iO.

IXOEX
so.

SYHELIL
Yo.

SYMBOL
10.

IHOEX
!AO.

SW(IL
No.

IIofix
!0.

SYM80L
!0.

IC470
IC471
IC472
1C473
IC474

lc475
1C476
[cm
IC478

to.

Icioo / 112 ‘
IC401 ; 120
!C402 i 116
IC403 ~ f: !
IC404 ,

IC405 i 115 I

IC430
IC431
IC432
IC433
IC4:4

IC435
[cd%
[C437
1C438
1C439

0437
0438
0439
0440
0441

0442
D443
-.. .
iM.14

0445

~ [C410
~ [C411
I IC412

I K:::

i, IC415
! IC416

114
122
113
117
115

117
131
i29
127
127

127
113
112
120
117

112
120
133
133
133

130
119
i i9
119
111

IC440
tc441
IC442
IC443
IC444

130 ‘
125
125
127
132

116
126
li6 ‘
125
125

IC450
Ic451
IC452
IC453
IC454

IC455
IC456
[Ci5i
IC458
IC459

120
120
120
111
126

128
115
m
117
119

[C460
IC461
IC462
IC463
IC464

132
122
121
116
125

125
124
120
120
117

116
124
115
111
119

119
118
ils ~
118 i

116
125
i32
116
113

IC445
IC446
iC447
IC448
IC449

[C465
IC466
iC467
IC468
IC469

CAPACITOR TRAHSISTOR

SYMBOL~IN!IEX! ~ SYU80L
Xo. , !0. ~

,1-
Jo.

$ IC479 i C400
(ROU}: 1 [ I C401

; (SOCNE7); 106 ;

I
C402

! 1C480~ 112 I C403
; Icul “ li2 ~ j C404

~lC482~1231j C405
I IC483 : 123 : ; C406

C407
cm

SY1400LINOEX
NO. I !0.

SYM80L
Yo.

[MIEX
No.

SYNDOLI [NOEX
!0. I

i-l 142
143

C422 142
C423 142
C424 , 142 ,

I
142 i

:g ~ 142 I
C427 i 142
C428 142 ,
C429 ~ i42 I ,

SYMBOL
No.

C430
C431
C432
C433
C434

C435
C436
C437
cK18
C439

J[%OEX
!0.

142
142
142
142
142 I
140 I
142 ]
:: !

142 ~

SYN80L
so.

[KIEX
NO.

‘ SW80L
IO.

C440 I 142
C441 1 142
C442 142
C443 142
C444 142

C445 142 I
C446 t 142
C447 : 142
c:48 ~ 142 ;
C449 ~ 142 ~

C410
C411
C412
C413
C414

C415
C416
C417
C:I!?
C419

142
142
143
141
141

143
142
143
142
143

C4541
C451
cm
C453
C454

C455
C456
C457
c:%
C459

142
142
141
141
143

143
143
143
1:3

C460
C461
cm?
C463
cm

143
143
142

C465
C466

143 i
-L ,.

68. .



34. MASTER PROCESSING CONTROL BOARD–A4

1miex
No. Part No. Description

Q“ty Per
Assembly

* c201 8002 Master Processing Control Board - AL 1

I C201 PIOOL Ic - TPM2L128AP-20 1

100 1101 0328 Connector Pin Contact

10I 11020813 Terminal

102 1102 28L5 Connector - 16P

103 I102 2853 Connector - LOP

104 I103 0507 Connector - 6P

105 1103 0511 Connector - 11P

106 11OL0L12 Socket - 28P

107 120L 1543 DIP Switch

108 lf401 0399 Transistor Array

109 IfiOl 0611 Diode - 1S1586

I 10 1405 0168 Diode - INf4003

111 1407 0536 IC - SN74LS51N

112 1407 0539 IC - SN7W50L

--

..

Index
No. I Part %. I Description I Q“ty Per

Assembly

113

IIL

115

116

117

118

119

120

121
122

123

12fl

125

126

127

128

129

130

131

132

133

13A

135

136

137

138

139

ILo

ILI

IL2

1L3

lu

llbs

146

147

1407 0562

1407 060L

lflo7 0510

1L07 061L

14070621

14070623

IL07 0699

1407 0700

1L07 07U

14070760

IL07 0762

1flo7 0774

1L07 0777

lf407 081fI

14070816

14070817

IL07 0819

1407 0867

1fI07 0891

1L07. 11L9

lf407 1673

1L08 0408

1503 Olf$l

1600 109ft

1601 7352

1601 7374

160! 7391

160L 0983

160f4 1237

1606 0533

1606 068L

16060996

1611 I$102

1611 L222

1611 U72

IC - SN7USI0

IC -TC40L98P

IC - SN7Ui32N

[C -SN7LLS7LN

Ic -SN7LM08N

[C -SN7M175N

IC - SN7US161AN

IC - SN7fM17U4

IC - SN7fM158N

IC -SN7LLS1LN

IC - IX17f+lEJJZN

IC -SN7US393N

IC -SN7fM153N

IC - SN7US139N

IC -SN7fM157N

Ttlic - SN7&LS279N

IC -SN7f&S366AN

Ic - c47LJ~2~~N

[C -SN7US3i55AN

IC - SN7U.S194AN

IC - H14626LLP-15

IC -PST518A

Oscilator -CSA6.55NS11

Resistor - 20Q 1ST *5%

Resistor Array - ft.7KQ

Resistor Array - L.7KQ

Resistor Array - 680Q

Resistor - 120Q l/Bwt5%

Capacitor - 3.3pF

Capacitor - O.OlpF 50V

Capacitor -0.00IgF 50V

Capacitor - L70PF 25V

Resistor - N(Q l/LT f5%

Resistor - 2.2KQ l/LT*5%

Resistor - L.7KQ 1/4Ti5%



35. Am CONVEF?SKN$! BOARD Se$tmbs.r

VARIMLERESISTOR

fRiTiEl

15, ’88

DIODETR.USISm ZE3EROIOOE [c

Ii
Fii-mE

w. w

7~500 100
i?50! 100
TPm? 100
i?ijos 100

WI
10.

SYM80L
10.

;MM
to.

SYWU3L
w-

Q500
Q601

W13
9604

Q605

@la

WEX
!0.

!09
108
108
107
10?

NM
104
107
107

SWOL
to.

0600

YJ
D&n
0604

m-
0606
0607
0606

;fOEI
10.

110
110
110
Ho
110

110
110
110
110

SY!4WL
10.

IsciEx
to.

SYM80L
w.

[C6Q0
IC60!
IC602
[C603
ICw

[cm
IC606
[call?
[C608
IC6i3g

SY!180L
10.

CH3
Cajl
C652
cm
C6.54

C655
cm
rca-u”.
C55il
Cljjg

SYU80L
10.

R670
m
R672
R6i3
R6i4

Nj7j
!?tj76
M77
?6;3
?67g

lMIEX
Xo.

SW80L
w.

cml
CM02

CW14
L!605

CW6

105
10%
m
101
104

103

Z%OI :lL ~!j

115
123
112
112

115
120
U4
124
124

1~
124
12j
118
113

122
121
I17
119
116

[C610
1C611
IC512
1C613
[C61:

IC615
[C616
IC617
[ala
iC619

RESISTOR

SYWOL
)0.

C61O
C611
C612
c613
C61!

C615
C6i6
m!?
C618
C6i9

[iOEX
to.

12?
128
131
131
L31

131
:31
~>!
131
i31

SW90L
fo.

C660
Cam

[Km
io.

133
133

[YOEX
to.

‘mm
)0.

SWEJ3L
fo.

C620
C621

C623
C624

C625
C626
rcw-. t
c62a
cm

SIM80L
so.

IxOEX
10.

SYK!OL
Yo-

SM813L
!0.

F160Ll
?601
R602
R6113
?604

Q60j
?606
p.n?
2608
?609

IWEX
10.

SW80L
\o.

[XOEX
w.

C5013
Ciiol
C602
C603
C604

C605
C606
@cJ”
C508
C609

131
1:1
131
13:
131

131
131
19?-O

!g

12?
13

130
m
133

133
133
:27
~
133

C630
C631
C632
cm
~634

133
133
134
133
!33

135
133
:m.*”
m
133

C640
C641
C642
C643
C644

C&w
c&46
ia?--~ x .

cm

C649

[~
n3
133
133
i3$

1~
132
117&-
!33
133

136
136
133
133
133

132
133
r97.“”
133
!33

154
154
154
143
143

161
159
::~

161
!49

1610
rim
!612
R613
W4

!461j
a616
g~:?

R618
~619

C635
C636
I-cl?..=”.
~634
C539

:WIEX
to.

145
166
143
i48
i&

154
145
!5L
ijI
i51

T
SWOL [30EX
10. so.

R700 151
R701 151
R7M 142
R703 [11
?7!)4 [43

l?!lj :52

SYU80L
to.

SYUBOL
}0.

R630
R631
1632
M33
Z634

?635
1636
?63;
?53;
?532

SYWOL
w.

IIOEX
fo.

SYUBOL
10.

[XOEX
10.

SYU80L [YOEX
fo.10.

M90
R691
m?
!693
?694

~640
R641
R642
?!643
3644

1645
R646
R647
3649
Z649

151
154
161
160
i66

i40
151
115
145
i37

R6jil
2651
?652
16j3
?654

163
140
i66

L
Mm [63
WI 137
M62 137
?663 143
2664 [63

R665 150
m6 161
R667 148
R668 i60
R669 :51

144
163
163
143
i54

m
151
146
146
151

151
151
151
151
151

151
I!3
i5i
:51
!5:

156
i37

i66
13a
i66
139
139

?695
?696
Q697
?693
?699



35. A/t) CONVERSION BOARD

Index
No. Part No. Description Q’ty Per

Assembly
* C201 8012 AID Conversion Board 1

100 1101 0328 Connector Pin Contact

101 1102 08L5 Terminal - 3P

102 11020903 Terminal - 4P

103 11020905 Terminal - 5P

lGL 11020907 Connector - 6P

105 1102 285L Connector - LOP

106 1102 32L9 Connector - 16P
107 lf@O 0366 Transistor - 2SC2812L5
108 IUXI 0382 Transistor - 2SAI037KR
109 ILOO0393 Transistor - 2SK1700

110 ILO1 0835 Diode - 1ss190
Ill IL02 0711 hner Diode -RIM.711B3
112 1L07 122L IC ‘~O026CtJ-8

113 1407 1605 Tt 1 -SN7LM157FL5

114 1407 1723 IC-K6052BF

115 1407 172L Ic -SN7LLS14NS

116 1407 1783 IC -SN7Wi02NS

117 1407 18L9 IC-M52672P

118 1L07 1935 IC-TU066BF

I 19 1407 2052 Ic- SN7LM7MNS

I20 1407 2081 IC - 5FJ7fM08N5

121 1407 23&7 IC ‘5?~US161NS

122 ~L07 23&8 IC ‘TcfI0501BF

123 14080322 IC -DACOQ8001Q4

12L 1408 0562 IC -J@CL082G

i25 1408 0565 Ic -gmilG
126 1601 8145 Variable Resistor - 5KQ

127 160L 1820 Capacitor - 33PF 16V t20%
:~a !604 1821 Capacitor - 100~F 10V *2(3%
129 160L 1822 Capacitor - iOBF 16V *2(3%
130 !60& 1855 Capacitor - h.7E 2SV *20%
13i 16050226 Gpacitor - 1000PF WV

.

_b8r 15, ’88

1ndex
(

Part No. Description
Q“ty Per I

No. Assembly

132 1605 023L Capacitor - 220PF 50V

133 1606 1139 Capacitor - O.OljIF t20%

13tJ 1606 lILO Capacitor - O.l~F +80%-20%

i 35 1606 1450 Capacitor - 10~F 50V

136 1606 1L55 Capacitor - f170PF 25V

137 16100017 Resistor - 10Q l/8Ti5%

138 16100029 Resistor - 33Q l/8Tk5%

139 I61O 0033 Resistor - 68Q l/8T i5%

ILO 16100035 Resistor - I@ l/8wi5%

lfJl 1610 00J!J7 Re=istor - 330Q l/8Wf5%

1L2 16100052 Resistor - 820Q 1/8 *5%

1L3 16100053 Resistor - U(Q l/8wi5%

ILL 16100055 Resistor - 1.2KQ l-8wf5%

145 16100060 Resistor - 2.OKQ l/8Tf5%

IfJ6

I
!510 0061 Resistor - 2..2KQ l/8ui5%

1L7 16100062 Resistor -2.fJQ f5%l/6W

148 1610 006L Resistor - 3KQ l/8wt5%

149 1610006’5 Resistor - 3.3KQ I/8w*5%

150 16100066 Resistor - 3.9KQ l/8w*5%

151 16100067 Resistor -L.7KQ l/8Wf5%

152 1610 006a Resistor - 5.6KQ l/8W~5%

153 16100070 Resistor - 8.2KQ l/8Tt5%

15L 16100071 Resistor - 10KQ I/w*s%

155 16100072 Resistor - lMQ l/8Tf5%

156 16100075 Resistor - 15KQ l/8w*5#

157 16100078 Resistor - 22KQ I/w*s%

158 16100079 Resistor - 27~ l/8W+5%

159 16100080 Resistor - 2MQ l/8T.t5%

160 16100081 Resistor - 27KQ l/8wi5%

161 16100085 Resistor - f#7KQl/8wi5%

162 16100089 Resistor - 100KQ l/8wfi%

163 16100337 Resistor - 510!2 *5% I/w

!6fI 16100512 Resistor -6.2KQ l/8Tf5%

165 16100513 Resistor -5.lKQ l/8TM%

166 16100537 Resistor - 51Q l/8Tf5%



A

36. POWERSUPPLY Ln4t-r S4?pt!mlbfx 15, ’88

CCNECTCR CAPACITOR

SYMBOL;ISDE% i 3WBOL 1YDEX
!0. $0. ~ 10. $0.

~$jol 103 Clol 1j~
tsjtz 104 C102 ~j~

CY503 105 C103 162
(FI!I): !06 ; C104 ‘ 159 i
CS504 102 1 C105 145

: Cxwa : 101 I ;
I ; C106 j 160 ~

, C107 !Iq
f C108 i 145 i
~ CIIO i 163
i Clll I 149 ,

FUSE Ic COIL p TRANSISTOR RESISTOR
-

~ SYNBOL~IHDEX~ 1 SYMBOL
!0. , No. \ !i,

Xo.

\ 02!)5 ; 115 ~ ~ D215
1 0206 ~ 11S \ I D217
\0207!l15i 1)218
jD208i120 0219
i 0209 i 114 0220

II! 0210 I 113
i Ml I 114 I L-E_
i 0212 I 114 I

0213 [ 114 ~
0214 \ 114 \

lNOEX: ‘ SYYBOL~1!40EX~ ‘ SYMBCIL/IhoEX!
$0. ;

>lmWL

io.

0101
0102
a201
U!(I2

R204

Q206

-
137
136
181
129
179

129 ,
179 I
131
133
180

,., ,, ,, ,.
112 I
111 :
109 i
110 \
110 ]

UOI
R102
RI03
U04
U(I6

R107
R109
R11O
Rlll
ml

log I
110 ;
110 i

T POTENT10WTERScR TRC
1

*

IHOEX~ ! SYWOLlNOEX~
MO.‘ Xo.

1

Ko.

179 { R224 166
130 iqm~
166 R226 / 171 I
175 ~ R227 170 i
166 f / 2228 170

It167, iR229 1?6 i
169 ! ; R230 167 I
177:1 R2.31\ 165!
i67 ~ \ R232 167
168 : : R234 j 166 I

3!Y!E
R256 172
R257 172

174
H 165
R263 I 175

I

g!;:
R267 ~ 166

! SYWL INOEX~
.xO. , NO, I

SYNBOL,
Ho.

SYNBOL
No.

R235
R236

E
R239

R240
R241
W?
R243
R244

INDEX
I

‘O. ~

167 ‘
i?l
1?3 1
167
169 ,

I
16i’ !
167 ;
167 I
172 ~
167

R214
R215
R216
R217
R218

R219
U20
W21
am
Rm

VR1 138
w? 138 I



36. POWER SWT’LYUNIT

I

s$@!mlbBr 1!5, ‘$8

~ndex
Part No. Description

Q*CYPer ~
No. Assembly

* C202 6353 Power SupPlY Unit 1

1 C200 8306 Transformer - T2 1

2 C200 8307 Transformer - T3 1

3 c-~ S308 Coil -L2 1

L C200 8339 Coil -L3 1

5 C200 8310 Transformer - 2 1

6 G?(IO8311 Transformer - 1 1

7 C200 831L Vhd Harness 1

8 5205 S5&6 Transform 1

101 11020901 Connector

102 1102 32L0 Connector - 4P

103 I102 32ftl Connoctor - 3P

10L 1102 32&2 Connector - 2P

105 1103 1023 Connector - 9P

106 11040351 Fuse Holder

107 11070516 Fuse - 8A

108 1201 0061 SNCbil

109 14000291 Transistor - 2SA102O

110 Imo 03!1 Transistor - 2SC17L0

111 1401 037& Transistor - 2SC3520LF113

<
1ndex

Part No. Description
Q“ty Per

No. Assembly

112 lLO1 0407 Transistor - 2SC371L

113 lLO1 0821 Diode - 1ss133

llL 1401 0822 Diode- 1SS137

115 1L02 0517 Diode - 10DF2

116 1L02 053L Diode - 10DF6

117 1L020571 Diode -S2WX20

118 1L02 0699 Diode -FtfL22S

119 1402 07L1 Diode - KPG06D

120 l&02 07&2 Diode - SB80-05H

121 l&o& 0157 Diode -Snr - 221KDIL

122 14050122 Thyrister - 5PM

123 1405 0172 Thyrister - 8CR1OAH8L- A - 8

12L 14050185 Transistor Array - Fbpc80L

125 14080106 IC -TA78012P

126 1L08 0308 Ic -TL321CP

127 M08 03U Ic - #PC49fi

128 14080612 IC - AH78?412

129 16000547 Resistor -b7KQ*5%2u

130 16000663 Resistor - 3.3Q3T

131 16000677 Resistor - fh7Q 2T

132 1600 1038 Resistor - lQ 5Tf 5%

133 1600 1131 Resistor - 2.2(2 5T

13A 1600 1160 Resistor - 100$2 ST

135 1600 1161 Resistor - 150!2 1ST

136 1601 1293 Resistor - L7Q lT

137 1601 7&73 Resistor Fuse - O.LA

138 1601 8234 Variable Resistor - IKQ 0.2U

139 16040996 Capacitor - IOMF*20%

lf40 160L 0997 Capacitor ‘- 22@ 2V

lL1 160L 1198 Capacitor - 470A=m 35V

142 1604 1200 Capacitor - IOOW 10Y

143 1606 12fbL Capacitor - 47/JF 25V

146 1604 1378 Capacitor - NW 50V

l&5 160iJ W87 Capacitor -820JE20W

lh6 1604 1508 capacitor - mOOti 35V

I

I



1ndex
No. Part No. Description Q’ty Per

Assembly

147 160L 1859 Capacitor - 3300gF 16V

lfd 1605 0106 Capacitor - 220PF 500V

IL’j 1606 0217 Capacitor -0. l/tF 25V

150 1606 0385 CapaCi tor -0.047xF 50V
151 1606 0503 Capacitor -0.0033HF 50V

152 16060658 Capacitor -0. I@ 50V

153 16060897 Capacitor -0. 22#F 50V

154 16060915 Capacitor - 1006F5OV

155 16060930 Capacitor - 220UPF 5(MV

156 1606 1005 Capacitor -0.00IKF 50V

157 1606 1015 Capacitor - 4700PF 5(MV

Ise 1606 1016 Capacitor - l~PF 5(MV

159 1606 1121 Capacitor -0.l@ 25V

160 1606 1167 Gpacitor - 1000PF2XV

161 1606 1178 Capacitor -O.01# 50V

162 1606 1476 Gpacitor -o.22#F250v

163 1606 1508 Capacitor - 1000OPF5OOV

164 16070106 C9il -sbc-?.3

165 1611 4101 Ikistor - I(X)Q l/4Ti5!#

166 1611 LI02 Resistor - lKQ l/&T&5%

167 1611 LI03 Resistor - IOU) l/4Ti5%

1S8 1611 L1OL Resistot - IO(KQ l/LT d5%

169 1611 L121 Resistor - 120Q l/4Tt5%

170 1611 L152 Resistor - 1.5KQ l/4Tf5%

171 1611 4153 Resistor - 15KQ I/&T*S%

172 1611 4223 Resistor -22KQ l/&Tf5%

173 1611 fJ332 Resistor -3.3KQ l/4Tk5%

17L 1611 4432 Gpacitor -&.3Q l/LW

175 1611 L471 Resistor -47(M l/4Tf5%

176 1611 &562 Resistor - 5.6KQ I/&Tk5%

177 1611 4682 Resistor -6.8!(Q l/4T*5%

178 1611 4822 Resistor -8.2KQ l/4Tfi%

179 1611 6100 Resistor - IO(I I/2W

180 1611 61OI Rasistor -looQ Im*s%

181 1611 6226 Resistor -220KQ I/2w*5%
.-T..

.

7!3A ;

Index
No. Part No. Description Q*ty Per

Assembly



37. AC DRIVE BOARD

.

s93@xmlber 15, ’88

CONNECTIJR WISE KILLER CAPACITOR OIOOE

cf1304 104
U30S 103

CR304
CR305

CR306
CR307
CR308

121
121

J

121
121
121

SYMBOL
w.

0301
0302
0303
D304
0305

0306
0307

FUSE COIL

; ‘aE ‘“j

INDEX
!iO. I NO. I tie.

113
113
113

PHOTOTHYRISTOR
114

3
i SYMBOL lfiOEX ~
I NO. !40.

TRANSISTOR RELAY RESISTOR s? ZEMR OIOOE Z!4R

I i

‘ig ‘: _Ew!!-
1 RA30s 108
] RA307, 110 \

74. ,’”’.”



37. AC DRIVE BOARD

index
Part No. Description Q’ty Per

No. Assembly

* C201 8057 AC Drive Board 1

.

ii

Indcx
No. Part No. Description

Q’ty Per
AssemlalY

102 11020919 Connector - 12P

103 11020958 Connector - 2P

lof4 li02 10L8 Pin Housing -Mate-N-Lock

105 1103 1388 Connector - 7P

106 1103 lf193 Connector

107 11070389 Fuse - 25A

108 1208 10LI Power Relay -DC2LV

109 1208 12115 Relay - Ix2flv

110 1208 }2L6 Relay - AC1OOV

111 1401 0289 Transistor - 2SC27f19

112 14010366 Transistor - 2SD799

113 lLO1 0611 Diode - 1S1588

llL 1L02 0110 Diode - V06C

115 14020426 Zener Diode -RD12FB2

116 IL0206L6 Diode - S5VB20

117 1L03 0222 Photo Coupler - EECFI

118 lflofl 01L3 Varistor -SNR221KD-1O

119 1600 1138 Resistor - IQ ST *IO%

120 1600 1139 Resistor -6.8Q 5Tf10%

121 16020978 C&R -0.IJIF 120Q

122 160L 1196 Capacitor - 100~F 50V

123 1606 1534 Capacitor - IOOjLF200V

124 16070001 Coil - SN-8S-500

125 1611 L511 Resistor -51OQ l/LT*5%

126 1611 4911 Resistor -91OQ l/&Tf5%



38. THERMAL HEAD DRIVE BOARD

Ic CAPACITOR

: SYMBOL~ [WEX I
)0. : !iO.1

,

; [cl ‘ 105
I [C2 106

I

L.-l

1C3 108
~ [(4 107

I
IC5 106

~

i SYMB(JL I!IOEX
No. \ No.

, cl ~ 113
C2 113
C3 113
C4 113

J

C5 114

C6 112
C7 i13
C8 ‘ 112
C9 113
Clo 113

Cll ‘ 113
C12 114
U3 I 114
C14 114
C15 114

C16 114
C17 114
C18 114
C19 114
C20 i 114

RESISTORARRAY RESiSTOR OtODEARRAY

September 15, ’88

i SYMBOLj INOEX~

i
%0. j !0.

r’

RI 118 1
R2 120
R3 , 119

~ R4 120
R5 i 120

R6 115
R? , 116

122
R9 121

L
R1O 118

i SYMBOL~ IVDEXi
I Yo. / 10. I

7

Rll 117
!/12 117
R13 117
R14 1 117
R15 117 ,

CONNECTOR

SYMBOL~ [NOEX/
!40. / Yo. ~

CN701 ‘ 103 i
C!f702 103
CM703 103
CN704 103
cti705 104

CN706 I 102

I!!!!ll



38. THERMAL HEAD DRIVE BOARD Septerdm 75, *88

Index
Part No. Description

Qsty Per
No. AssembLy

* C201 S032 Thermal Head Drive Board 1

1ndex Part No. Description
()’ty Per

No. Assembly

100 11020917 Pin Housing - 11P

101 1102 1055 Connector - 2P

102 1102 32L0 Connector - LP

103 1103 0832 Connector - 7P

Iofl 1103 1022 Connector - 5P

105 14070577 IC -SN7L06N

106 14070760 Ic -SN7LLSILN

107 14070821 IC -SN7407N

108 14080356 IC -NJM2903D

109 1601 73A8 Resistor Array -470Q l/8w*5%

110 1601 7352 Resistor Array - 4.7KQ

111 1601 737& Resistor Array - L.7KQ

112 16040983 Resistor - 120Q l/8wf5%

113 16060533 Capacitor -0.01/JF 50V

114 16060684 Capacitor -0.001/JF 50V

115 1611 4105 Resistor - N(() I/L-f *5%

116 1611 4124 Resistor - 120KQ l/4Tf5%

117 1611 L201 Resistor - 200Q *5% l/f#

115 1611 4301 Resistor - 300Q l/4T*5%

119 1611 4303 Resistor - 3CKQl/LTi5%

120 1611 f1362 Resistor - 3.6KQ l/4W

121 1611 f1392 Resistor - 3.9Kf2 l/4Tf5%

122 1611 LL72 Resistor - &.7vl@l/4T t5%

-.
*f.



39. MAIN HARNESS (So)

128
106

0
II

T
ij~ CN123

D=
127
lo7 CNIII

I25
10 CN165

133 CN
Ill I

u

u

I25
109

125
109

/~: CN133 131
~

II

-
CN 132

12s
I

126
125 Cfq

Igo 110 ,og CN121 ,06 CN301 12

‘7

II u

i24

E&l
106 N90 —

130 130 CN
,06 CN505 136

’06 117 114 EL
1003

134 CN
113 510

—

105



39. MAiN HARNESS [m) Septwnber 15, “88

ndex
Pact No. Description

Q*ty Per
No. Assembly

* C206 8092 Main Harness 1

1

101 1100 11L6 Terminal

102 1100 11&9 Terminal

103 1100 1169 Fastening Receptacle

10L 1100 1!82 Socket - Mate-N-Lock

105 1100 !190 Socket - Mate-N-Lock
-.

ti-

[ndex
No. I Part No. I

Lh3cription I Q’ty Per
Assembly

106

107

108

109

110

111

112

113

1 I&

115

116

117

118

119

120

121

122

123

12L

125

126

127
. -*1Lo

129

130

131

132

133

13L

135

136

137
]~~

139

lfbo

1100 1204

1100 1205

1100 1206

1100 12L9

1100 1327

1100 1328

1100 1348

1100 1371J

1100 1433

1100 1530

1100 1531

1100 1532

11020185

1102 1250

1102 1258

1102 1376

1102 1377

1102 1379

1102 1L26

1102 1620

1102 1629

1102 1633

ii02 163L
li02 1691

1102 1692

1102 17L9

1102 1912

1102 1966

1102 2fJ35

1102 2L36

1102 3243

11030658

1103 0661

11030662

1103 066L

Socket - Mate-N-Lock

Terminal

Socket -Hate-N-Lock

Receptacle Terminal

Contact

Contact

Pin Contact

Terminal

Pin

Pincontact

Pincontact

Pincontact

Connector - LP

Connector - 2P

Connector - 2?

Connector - 6P

Connector - 5265-7P

Connector - 9P

Connector - 3P “

Connector - 3P

Connector - 10P

Connector - 4P

Connector - 5P

Connector - 3P

Connector - 2P

Connector - 6P

Connector - LP

Connector - LP

Connector - 6P

Connector - 12P

Connector - 3P

Connector - LOP

Connector

Connector - 20P

Connector - #F3C-10D-2.5LC-3



40. MAIN HARNESS (SS$10)
septembw 15, ‘8s

130
104 1

II II II
119
,oe CN125

fi=’”A

II

\N

126
109

%

CN

u

C_J;;; cr/503

u

-0 CN 126
12 109

130
104



40. MAIN HARNESS (=10) Sfmmbm 15, ’88

ndcx
No.

*

[01

102

103

10L

105

Part No.

:20{ 8292

*

Description

lain Harness

1100 029J

1100 1148

I lm_ !IL9

1100 1169

1100 !!90

Q’tY Per
Assembly

1

Fastening Receptacle

Terminal

Terminal

Fastening Receptacle

Socket - Mate-N-Lock

index
No.

106

107

loa

109

110

111

112

113

I lL

1!5

116

117

118

1100 120L Socket -Mate-N-Lock

1100 1205 TerminaL

1100 1206 Socket - Mate -N-Lock

1100 12L9 Receptacle Terminal

1100 1327 Contact

1100 1328 Contact

1100 13L8 Pin Contact

1100 1374 Terminal

1100 1L33 Pin

u

s
@

1100 1530 Pincontact a
1100 1531 Pi nf*-

liOO 1537
1

\l)J

llr-
@@

..e Housing

~l?

!

~tmctor - 14P

. L>o Connector - 2P

$1

123

124

125

126

127
---
1La

129

130

131

132

133

-13L

135

136

137

138

139

ILO

Part No. I Description

1102 1258 IConnector -2P

102 1376 Connector - 6P

102 1377 Connector - 5265-7P

102 1379 Connector - 9P

102 1L26 Connector - 3P

102 1620. Connector - 3P

102 1629 IConnector - 10P

iU2 ib33 Connector - LP

102 163fI Connector - 5P

102 1691 Connector - 3P

102 1692 Connector - 2P

102 17fb9 Connector - 6P

102 1912 Connector - LP

102 1966 Connector - fIP

102 2L35 Connector - 6P

1022436 Connector - 12P

102 32fi3 Connector - 3P

1030658 Connector - LOP

1030661 , Connector

i030662 Connector -20P

Q“ty Per
Asseably



41. K HARNESS SQptmlba 15, ’88

113
10s

Cl“3 CN310105

—

H-120 CN
122 (j,

121
u

,22 cN502

102
109

112
104 l!ii+-N

101 101
110 110

I
1119
106

82 .



41. AC HARNESS

I

September 15, ‘%3

1ndex
No. Part No. Description

Q’tY Per
Assembly

* C201 8287 AC Harness 1

[ndex Part No. Description
Q’ty Per

No. Assembly

101 11000280 Fastening Receptacle

102 11000858 Receptacle - 6.35x6.35

103 11000885 Fastening Receptacle - 220/2.40V

10L 11000916 Pin -!late-N-Lock

105 1100 1149 Terminal

106 1100 1168 Fastening Receptacle

107 1100 1190 Socket -Mate-N-Lock

108 1100 1531 Pincontact

109 11020086 Seeve - 250

110 1102 oo9& Receptacle Housing

111 11020321 Insulation Sleeve

112 11020782 Connector - LP

113 1102 1258 Connector - 2P

114 1102 1259 Connector - 3P

115 1102 1350 Connector -5239-2P

li6 1102 1351 Connector - 3P

117 1102 1377 Connector - 5265-7P

118 1102 IL08 Receptacle Housing

119 1102 1691 Connector - 3P

120 11023235 Connector - 3P

121 11023236 Connector - 2P

122 lIOL 0462 Socket

I

I

83



42. DECAL AND DOCUMEN+

1

IliJ4+6!9+

I 11111111
P
H

2

:IliL
nx17

IE8’, X$4
a’zxn

Q

+

[

Liz
5*2X812

E
●5*,X8’,

La
nxv

●

3 [
Papar

Separator.

K’
Thick
PWaf-/

Setboth levers
to same
~smon.

4!EE3

4

thick
Ww

——

———

Stmdard

5

6
““%,

c,---m-!---m,! .“,.! ,,%., .,,.,

“.c,xk: .’a.,,,w ,@

ml*,“-%
,’ ,)

,)’. . “
. ●-”

“ .“..’ ,.
, c+,,,@,W. ,-*

FI
3 rdk.zLlll,m,- ,fy~ -

tum efmnd me ,Ollelhu,zm’,1~

Iand Sceclal CleanefWIcd
5 Rulbce Iuk3 I

September 15, ’88

\

ml‘$%,.-..,
i ,0”,K ,P

/,
G , . . . . . . . .

Elp@m”>
“-w Q

! r.,...M Y.. ,.=: -.,.w ,.1, ,,m:
+.-.,. w .Lll.!jm .,! m,fn -fi
Am. $!,*)H m “.* “.,,,,W ,,,,,

ml+
) Rwo.w - m.,sw. mu fit,,,”.L,,

e

-l :-’%

4:/
4 Irsen Wduq eOFq 0! I’luslet Iuw

on! .uKi cut! *“ meIeu@f

5 Pms.3meWbtstctCI,tCunm

m

/

J

5~mc’CMr C4Kllxe
Canmt-cmtdekmvtoawa
- Icweeds

.

84. :



.

42. DECAL AND DOCUMENT

9

P-J

10

Printing density

-m
i I

I

%f3der

=—

12

Drum rotation

button.

13

September 15, ’88

14

‘WafningIi@lh.

I*. -.. ?mlDT-#!l Mm DwI... ”.tb-, b., I
g+ C’wu. .-84- .Z..M......LU+

[ ..$. ,. .*, <t . . . .4 <. -, “&.s!.,1,,,&*.E h
- l--s --s--! *-- I-I---9 *L-.. *L.-
Lull. h m.. — I.,ts- .4u9 .“..*.J ,

* ; ,~lr,al,lm,” *,,.* M 4“’... tr.,...*,w*
he, ,--.* b*, 9 * .9---.I “.*.1” ,, ,1,,, . . “. *.*

I-..@O.* * . ..7. ..WI ,M r-we.. m!. ml.v,”

[~B. . . .. . I
~ .0 ,,n, -...+ ..t+

~.r ,- x- !~. M .*. ..** ● - ..Ml.. .x , ,.,.

,MA. . . . m l“.. w. .I- , I-T. !. .*.*.., ,..1.. ,.

P
Lb.-bW’- .---.4 .4 * #.”lmAI **.!. “.- .,., . . . . “-
.** .. .. .- w- .Cc...w m- m, m- * $..6

,“*

~ 3.3 !IV .*, . ..4.

.*”. C o, ‘. E 0> . . ..: . .,..,..,,” m,, .,-” “.*

,.-,- , m.. u-.. - .....j’.-

.-. ..

WI d W. es-m UM b, WI-W
IM muon Iw.dlw
*U*. #.lmtl.M d .. ...8
,1- ,b.ti. O.u”., k ..k..9 *L

-u., w. s.. !..** -u! h. b
. . .ti

Ink rep!enishmd.



42: DECAL AND DOCUMENT

How to Open and Clase the

ortglnal table.

I Lift release lever.

2 Slide the original table to

the V mark.

3 To rdturn the original table.

slide completely to the right.

Septwnb$r 45, ’68

16

17

Ar$F (“)~ off

4!=

18

r.●E11X17
.

. !2
●8’>x$4

I*G’,X*

1●La
5*,X8’

●

●

✎

●

‘-n!!
●

●

●

:CJ
● 5’, x8’

L
●

●LiL
08’axtl

● 8’?XU

9Q
nx17

●

19

,= .,. ?’



I
(-muw to operate

)1

,= “-
@tittmfwdboudmd

9!klumdstluRfamy I

20 2a

@

v

.

t

i-

22

ICUGOM
PRIPORT

OPERATINGMWTIWETIOII~
1

~

RICOti COMPANY, LTD.

&

-87 , ●



.

“ 42. DECAL AND DOCLMIENT S@ptmbw 15, ’88

95 [ PJRfitPoR7r ~~
G-

1
(iii%iiiiiii$mi(3UxE Please refer to the Operating Instructions

far detailed information.

~a T?oubkxd’aumting!

. ..— U.cs.lditmmnw

i

- I

— —... .- — /

$$@4”!%??uY&&l%!mt

1’

I
2 PummOmu.t~.rvlC 5 satlw&m0nlm&um,3d

y-w-w~~=c bar In$da “Mid. Wlc Inumfm altw

Nm”mg Uw pmllmd llx#

,
I
I

I !

I

I

I 3 Punllndrum lWkbv,.10lhu 6 IllsMt W drum WINComdddv
hnt w. to w.k.w me drum

I
mmIMIluckmtick

l,- -. . ...-—. -—.—. .- ..-—

,, —

Mount this sheet in near the
machine where it can be easily KOONIIII.-s-.----2



42-. ~ DECAL AND DOCUWIEIW Septem&er 15, ‘8$

1nilex
No.

1

2

2

3

4

5

6

7

8

9

10

11

12

13

IL

15

16

17

18

18

19

29

20

20

21

22

22

23

23

Part No.

C203 2L53

C203 2716

C20L 2718

C203 2728

C203 2729

C201 2L61

C201 2L62
C203 2709

C201 25L2

C203 2759

C201 2545

C203 2737

C203 27f12

C203 2731

C201 2536

C203 2736

C202 2L08

C202 2&30

C203 2733

C201 2533

C203 2735

C2i16 2732

C201 2732

C201 2718

C201 25L3

C206 8600

C201 8600

C206 8630

C201 8630

Description

eca 1 - Paper Feed Table

ecal - ~ape~ ~i~e . ~~

Iecal - Paper Size - AL

ecal - Paper Separator

‘aper Exit Decal

kca 1 - Main Switch

Ieca1 - Original Table

&cal - Master Setting

leca1 - Thermal Head Cleaning

laster Cutter Decal

tensity Decal

‘aper Feed Decal

leca 1 - Drum Operation

kca 1 - Master Eject Open

kca 1 - Replacing Drum Unit

kca 1 - Original Table

leca1 - ADF

leca1 - ADFON/OFF

kca 1 - Scale (LT)

Iecal - Original Level (AL)

lecal - @en ~ref~~~y

lecal -How Cooperate (SS830)

kca 1 - HowTo Operate - LT

)eca! - HowTo Operate - AL

Iecal - Drum Caution

)perating Instructions - English(SS830

lperating Instructions - English(~810

)perating Guide - English (SS830)

lperating Guide - English (SS810)

Q’ty Per
Assembly

1

1

1

2

1

1

1

1

1

1

1

1

1-.
1

.
1

1

1

1

1ndex
Part No. Description

Q’ty Per
No. Assembly



43. ACCESSORIES NW SPECIAL TOOLS

Ill
1

St?@tmbfiir 15,

12

,--

m9-----0.-—.*-

14

0
0



43. NXE$SORIES AM) SPECIAL TOOLS

! ndex
No. Part No. Description Q’ty Per

Assembly
1 C200 3153 Original Tray Collar 1
2 C200 3158 Original Tray 1
3 0573 OObOE Hexagon Headless Set Screw - M3XL 1
L C203 3075 Original Exit Tray 1
5 0903 0017 Knob Screw - Cf4X65 1
6 C201 3020 Left Bracket - Original Tray 1
7 C201 3023 flight Bracket -Original Tray 1
8 C201 Loos Master Roll Flange 2
9 C201 8730 Thermal Head Cleaner 1

10 C200 9002 Image Shifting Guage 1
!1 c200 9001 Drum Guage 1
12 9999 2131 Test Chart 1
13 C505 2031 Deca 1 - Drum Case 1
lfl C505 215G DrumDecal -Bla& 1
14 C505 2151 Drum Decal -Ikj 1
IL C505 2152 Drtmkal -Blue 1
14 C505 2153 Drumkal -Green 1
[f, C505 215L Drum Decal - Brown 1

_br 15, ’88

1ndex
No. I Part No. Description Q’ty Per

Assembly

,





SS950
PARTS CATALOG





1. ExTH?m? September 15, ‘%8

w “’

c

2



1. !Exl-ERlcm Septo!nbw 15. ’88

Index
No. Part No. Description Q*CYPer

Assembly

1 C201 2L17 Box Door Sheet I

2 C201 2L15 Master Eject Box Door 1

3 C201 2L37 Master Eject Sheet 1

L C201 2h35 Master Eject Cover 1

5 C203 3075 Original Exit Tray 1

6 C201 3023 Right Bracket - Original Tray 1

7 C203 2752 Operation Panel Cover 1

8 C203 2431 Rear Bracket 1

9 C203 2L30 Rear Cover Bracket 1
10 C203 2756 Rear Cover 1

!1 C201 2462 Decal -Original Table 1
12 AO06 1327 Left Cover Cap 1
13 C203 2/,17 Rear Cover Cap 1
If.1 C203 2.425 Paper Feed Cover 1
15 C201 2L3i Support Cover 1

16 C201 2L2& Front Cover Sheet - Left 1

17 C201 2L23 Front COV?: Sheet - Right 1

18 C203 2706 Front Cover (SS950) 1

18 C20fJ 2706+ Front Cover(SS930) 1

19 C203 2LOL Front Cover Sheet - Center (SS950) 1

19 C206 2LOL* Front Cover Sheet - Center (ss930) I
20 C201 2L83 l~wer Hinge - Front Door 1
21 C201 2L85 HiUge Bracket 2

22 C201 2430 Front Door I

23 C200 2L34 Micro Switch Actuater 1

Z& C200 2L32 Magnet Plate 1

25 C201 2481 Upper Hinge - Front Door 1

26 505L 0536 Magnet Catch Ass’y 1

27 C201 2L27 Key Counter Cover 1

28 C201 3020 Left Bracket -“ Original Tray 1

c

.-,. . . . . . . -
~[nls part number does not apply in U.S.

.

3

1ndex Part No. Description
O’ty Per

No. Assembly

10!) 0964 4008Z Tapping Screw W/Flat Washer - tiLxH

101 08030017 Knob Screw - M4x65

102 0314 0080Z Philips Pan Head Screw -MLx8

103 0801 IOOL Screw - M4x4

lofi 03Lfl 0080D Philips Truss Head Screw - M.Lx9

105 043.4 0082Z Tapping Screw -MLx8

106 0965 401OZ Tapping ScrewW/T Flat W~sher -MLx1O

107 08025149 Philips Pan Head Screw - M3x3

108 035L 0050D Screw - M4x5

109 043L 0082W Tapping Screw - M4x8

110 0314 0060Z Philips Pan Head Screw - MLx6

111 03L3 0060D Philips Truss Head Screw – M3x6

112 0965 301OZ Tapping ScrewW/T Flat Washer - M3x1O

113 095i 3006Z Philips Screw With Flat Washer -M3x6

114 0323 O1OOZ Philips Sunken Head Screw - M3xI0

,,



2. FRAME
‘

Sq3t@mbr f5, ’88

4



4

2. FRAME

Intiex
k). Part No. Description Q’ty Per

Assembly

1 C203 3037 Slide Rail 2

2 C203 2091 Front Shaft 1
3 C203 2092 Roller - Front Shaft 2
L C201 300L Stopper Stud 1
~ C203 2117 Right Grip - Paper Delivery 1
6 C203 2085 Right Fixing plate 1
7 C200 3006 Stopper 1
8 C203 2120 Right Grip - Paper Feed 1

10 C203 2096 Bottom Stay Nut L

11 C200 20C5 Bottom Stay 2
12 C203 2026 Lever Bracket - Paper Feed 1
13 C203 205 Bracket 1
lfb C~03 2055 Left Grip - Paper Feed 1
15 C200 4520 Lock Pin - Drum 2
16 C200 3716 Cushion Shaft 1
17 C203 2041 Left Fixing Plate 1
18 “ C203 2052 Left Grip - Paper Delivery 1
19 C200 3956 Middle Lever Spring 1
29 C200 3953 Middle Lever 1
21 5L03 2075 Stepped Screw 7
22 505L 0536 Magnet Catch Ass’y 1
23 C200 3957 Lower Lever Spring 1
2f4 C200 3954 Lower Lever 1
25 C203 3509 Upper Lever 1
26 C203 2016 Left Side Plate 1
27 C203 L505 Drum Stopper Ass’y 1
28 C200 Ii528 Plate Spring - Drum Rail 1
29 C203 2023 Left Bracket - Operation Panel 1
30 C203 2093 Shaft 1
31 C200 3125 Clamp 1-
32 C203 f1502 Drum Rail Stay 1
33 C201 240L Operation Panel Bracket 2
3L C203 4073 Recieving Shaft 2
35 C200 2232 Drive Shaft 2
37 C203 807L Harness Stay 1

5

Septmtw 15, w

IIdex
Part No. Description

Q’ty Per
No. Assembly

38 5501 L719 Rubber Ring - Stopper 3

39 C201 L60L Drum Rail Roller 2

40 C203 f1506 Stopper Base I

fll C201 L532 Drum Stopper Roller I

.L2 C201 4531 Drum Stopper Pawl 1

L3 C201 L533 Drum Stopper Spring 1

LL C203 2020 Right Bracket -Operation Panel 1

100 0314 0080Z Philips Pan Head Screw - M4x8

101 0713 00508 Hexagon Nut - MS

102 0434 Olooz Pan Head Self -Tapping screw -MLxICI

103 0705 00L0B Bushing - Lx5mm

104 0315 O120Z Philips Pan Head Screw - M5x12

105 0801 IOOL Screw - MLx.6

106 0951 5030Z Philips Screw With Flat Washer - M5x30

107 0805 6009 Rubber Foot >

108 0807 3083 Washer

109 0314 0060Z Philips Pan Head Screw - MfIx6

110 ‘ 1106 055fJ Locking Support

111 Of434 0080Z Tapping Screw - MLX8

112 0951 3006Z Philips Screw With Flat Washer -M3x6

113 0805 6009 Rubber Foot

114 0720 0050Z Retaining Ring -M5

115 0622 0250E Spring Pin - M2x250

116 0708 0050Z Flat Washer -M5



4

3. DRIVE SECTN3NI i September 15, ’88

-,



3. DRIVE SECT!(3N I

Index
No. Part No. Description Q’tY Per

Assembly

1 C201 2218 Stud & Gear - 30T I

2 C201 L561 Drum Clamper Roller 2
3 C200 4551 Slide Guide 2
L C200 fJ55fl Connector Plate 2
5 C200 L561 Clamper Spring 2
6 C20G 8L37 Master Eject Solenoid 1
7 “ CL03 2080 Solenoid Bracke~ 1
8 C200 8116 ~nk ~tecting Board 1
9 C203 23\8 Reinforcement Plate 1

10 C203 8091 Drum Harness 1
II C201 22!1 Stud 2
12 C203 2304 Support Side Plate 1
13 C200 .4516 Slide Guide - Drive Shaft 1
1.4 C200 2308 Image Shifting Arm - Small 1
15 C200 2311 Image ShiftinZ Link 2
16 C201 2217 Gear - 50T 1
17 C200 L553 Slide Shaft 2
19 C201 8061 Motor - DC25.8W 1
19 C200 2248 Fixing Plate 1
20 C203 2315 Tension Shaft I
21 C203 2317 Pulley - 26T 1
22 C203 2316 Timing Belt 1
23 C203 2303 Snap Bushing 1
24 C200 2340 Washer “, 1
25 C200 2339 Blake Spring 1
26 C200 2338 Gear - 20T 1
27 C200 8L50 Encorder 1
28 C200 2321 Bracket - Image Shifting Unit 1
29 C201 2221 Gear - 40T 1
30 C201 2222 Coupled Gear - 20T& 60T 1
31 C200 2331 Gear - 20T 2
32 C200 2332 Gear - 16T 1
33 C201 2226 (ki - 22T 2
3L C200 2302 Image Shifting Arm - Large 1
35 C203 2305 Bearing Supporter 1

;

7

September 15, ’88

Index
tJo. I Part No. I Description

I00

101

102

103

1OL

105

106

107

108

109

I 10

111

112

113

1[4

115

116

117

118

119

120

121

122

123

124

125

126

0713 0050B l{exagon Nut - M5

031f4 0080Z Philips Pan Head Screw - M4x8

0622 0060E Spring Pin - 2x6mm

0623 0120E Spring Pin - 3x12mm

0951 3005Z Philips Pan Head Screw - M3x5

0951 3006Z Philips Screw With Flat Washer - M3x6

031L 01002 Philips Pan Head Screw - M4xI0

0805 3104 Ball Bearing - 8x22x7mm

0960 LO08Z Flange Head Screw - Lx8

0720 0080Z Retaining Ring -M8

0807 7013 Spacer - 10.2X1LX0.2mm

080L .LOL6 Spring Pin - Lx16

059L 0080E Bolt -M4x8

080L 40L8 Spring Pin - fIX20

0725 O1OOZ Retaining Ring -Ml?

0805 313L Ball Bearing - 10x26x8rmn

0720 0120Z Retaining Ring -M12

07L0 3012 Ball Bearing - 12x28x8mm

0707 60LOB Bushing - 6xAmm

0807 2071 Washer - 3.lx7x0.2mm

0573 0050E Hexagon Headless Set Screw - M3x5

0313 00L0Z Philips Pan Head Screw - M3xL

0707 6080B Bushing - 6x8mm

0707 6120B Bushing - 6x12mm

0720 00L0Z Retaining Ring -MfI

0720 O050E Retaining Ring -M5

0951 5008Z Philips Screw With Flat Washer – M5x8

I Q’ty Per
Assembly

I



4. DRIVE SECTION !1 SqMem&er 15, ’88

8



7

4. DRIVE SECTION II

Index
No. Part No. Description Q’ty Per

Assembly

1 C200 8402 Main Motor - DC80W 1
2 C2LN 2221 Collar - Pressure Cam Shaft 1
3 C200 2225 Pressure Cam Shaft 1
b C200 222L Plate Nut - Print Pressure Cam 1
5 C200 5560 Print Pressure Cam 1
6 C203 2312 Pulley 1
7 C203 8LOL Commutation Brush 2
8 C201 2210 Gear Support Plate - Rear 1
9 C200 2226 Gear - 90T 1

10 C201 2212 Gear Support Plate - Front 1
11 C200 2267 Spacer 2
12 C200 22[7 Collar 1
13 C203 2326 Gear - 90Z 1
IL C203 2327 Pulley Flange 1
15 C203 2311 Gear Flange 1
16 C203 2215 Gear - 18T 1
!7 C200 6053 Gear - LOT 1
18 C203 2216 Driven Shaft 1
19 C203 2309 Pulse Disk 1
20 C200 2205 Bracket - Drum Rotation Sensor I
21 C201 2207 Gear - 18T 1
22 C201 2209 Bushing Stopper 1
23 C203 2306 Support Side Plate - AID 1
24 C203 2318 Reinforcement Plate 1

9

September 15, ’88

Index
No. Part No. !lescription Q’ty Per

Assembly

100 0960 f4008Z Flange Head Screw - 4x8

101 0713 O050P Hexagon Nut - M5

102 0571i O040E Hexagon Headless Set Screw -M4x4

103 0720 O080Z Retaining Ring -M8

10L 0807 7013 Spacer - lo.2x14xo.2mm

105 080.J.I6092 Hexagcnal Set Screw

106 0700 O050Z Flat Washer -M5

107 0595 0120E Socket Screw - Il!jx12

108 0314 0060Z Philips Pan Head Screw - M4x6

109 0712 0060Z Hexagon Nut - M6

110 0623 0200E Spring Pin - 3X20mm

111 07L1 3908S Bearing

112 0804 L046 Spring Pin - .Lx16

113 0315 0060Z Philips Pan Head Screw - M5x6

114 0623 0140E Spring Pin - 3Xl&mn

115 07L1 3807S Bearing

116 0951 5008Z Philips Screw With Flat Washer - M5x8

117 057L 0050E Hexagon Headless Set Screw - MI!ix5

118 1403 0539 Photo Interrupter - EE-SxL50-Pl

119 031L 0080Z Philips Pan Head Screw - MLx8

I20 0314 0120Z Philips Pan Head Screw - MLx12
l~! 0960 4008Z Flange Head Screw - Lx8



f-n

10

d

5. PAPER TABLE . SeptembeP 15, ’88

[

i



.

5. PAPER TABLE

Index
No. Part No. Description Q’ty Per

Assembly
1 5S06 1536 Screw - MLX6 2

2 50700923 spring washer - Rotating Table 2

3 C200 5285 Side Pad 2

lb C200 5287 Rubber Plate - Paper Feed 2

5 C201 5015 Sea 1 - M1O 2

6 5506 1535 Right Side Pad 2

7 C200 5279 Left Side Plate - Paper Feed 2

8 C200 527L Right Side Plate - Paper Feed 1

9 5214 5235 Paper Feed Sensor 1

10 C203 5087 Rubber Plate - Feed Table 1
11 C203 5078 Paper Feed Table 1

12 C203 2L53 Deca 1 - Paper Feed Table I

13 C203 5121 Bushing - 8x12x9mm &

IL 5600 1107 Snap Retainer - 12 .4

15 C200 5038 Screw Collar 2

16 C203 511L Bushing - 3x6x3mm 1

17 C203 5116 Washer - 6x13x12mm 1

18 C203 5113 Bushing - 6x9x3mm 1

19 C202 5109 Knob Screw 1

20 C203 5131 Gear Cover L

21 C200 5335 Side Plate Slider 2

22 C20C 5030 Paper Feed Rack 2

23 C203 51b2 Rack Saft fl

24 5606 2310 Roller L

25 C203 5126 Right Rack 1
26 C200 50f12 Rear Shaft - Paper Feed 1
27 C203 5122 Front Shaft - Paper Feed 1
28 C201 SOLO Actuator -Table Lower Limit Switch 1
29 5505 7197 Spring - Hinge - Inking 2
30 : 5309 1023 Pinion Paper Feed Table 1

31 C203 5105 Supporter 1
32 C203 5120 Position Indicater 1
33 C201 24L3 Feed Stand Cover Sheet 1
3fl C203 2b22 Feed Stand Cover 1
35 C201 5125 Shoulder Screw - Ml+ 1

1

September 75, ’88

Index
No. Part No. Description Q’ty Per

Assembly

36 C203 5119 Arm - Paper Feed Table 1.
37 C200 5025 ‘ Paper Feed Plate Shield 1
38 C203 5103 Paper Feed Bottom Plate - LT 1
38 Czofl Slofl Paper Feed 8ottom Plate - AL 1
39 C203 2716 Deca 1 -Paper Size (LT) 1
39 C204 2718 Deca 1 - Paper Size (AL) I
Lo C203 5128 Left Rack 1

. .

.
100 0701 0080Z Flat Washer - F18

101 0323 OIOOZ Philips Sunken Head Screw - M3xI0

102 0313 Olooz Philips Pan Head Screw - M3xI0

103’ 0951 floloz Philips Screw With Flat Washer - MLxIO

104 0720 OOLOZ Retaining Ring -ML

105 G720 0060Z Retaining Ring -M6

106 0951 f4008Z Philips Screw With Flat Washer - MLx8

107 0710 0030Z Hexagon Nut - M3

108 0700 Oolkoz Flat Washer - ML

I09 0951 3006Z Philips Screw With Flat Washer -M3x6

110 0965 301OW Tapping Screw With Flat Washer - M3XI(I

111 1403 0539 Photo Interruptor - EE-SXLSO-P1

112 0314 0120Z Philips Pan Head Screw - M4x12

113 031f4 0080Z Philips Pan Head Screw - M4x8

11



6. PAPER TABLE DRIVE Septem&er 15, ’88

“.

12



\ 6. PAPER TABLE DRIVE

Index
No. pdCt tki. Description

Q*ty Per
Assembly

I 5053 0419 Bushing - lomm 2

2 Czol 5051 Pinion - 2f4T 2

3 C201 5161 Bracket - Paper Table Safety Switch I

& C203 5133 Paper Feed Table Shaft 1

5 C201 50L6 Front Gear Support ‘ 1

6 C200 5096 WormWheel Gear - 18T 1

7 C201 50L5 Rear Gear Support 1

8 C203 :ILO Motor Bracket 1

9 C203 5138 Worm Geat 1

10 C203 8130 Motor - AC22W 1

11 5506 631L Mylar -Master Feed Table 1

12 C203 5152 Safety Switch Shaft 1

13 C203 5158 Safety Switch Plate 1

IL 5506 L608 Bushing - Paper Hold/Down Roller 1

15 C203 5153 Safety Switch Actuator 1

16 5607 3906 Safety Switch Spring 1

13

September 15, ’88

Index Part No. Description
Q’ty Per

No. Assembly

100 0951 LO05Z Philips Screw With Flat Washer- Ml*X5

101 0313 O060Z Philips Pan Head Screw -M3x6

102 0720 O080Z Re:aining Ring - M8 -

103 062q 0160E Spring Pin - Lx16mm

\ofb 03i3 0140Z Philips Pan Head Screw -M3xIL

105 057fI 0060E Hexagon Headless Set Screw - MLx6

106 0314 O080Z Philips Pan Head Screw - MLx8

107 0805 3208 Ball Bearing - 6x10x3mm

108 0807 L076 Spacer

109 0571i O040E Hexagon Headless Set Screw - MLxL

110 0315 0120Z Philips Pan Head Screw - M5x12

111 0951 3006Z Phi Lips Screw With Flat Washer -M3x6

112 0720 O050Z Retaining Ring - M5

113 120L 1.69.L Micro Switch

...
. .?



7. IPAPER FEED ROLLER AND PAPER SEPARATION ROLLER Septernbw 15, ’88

““”’<--- .



7’. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER September 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

1 C203 5020 Spring - Feed Roller Pressure 1
2 C203 5025 Spring Link 1
3 C203 5058 Feed Roller Arm 1
4 C203 5113 Bushing - 6x9x3mm 1
5 C203 5057 Feed Roller Holder 1

6 C203 50L6 Bushing - lLx20x9rnm 1
7 C203 50L9 Front Bushing Stud 1
8 CzLl? 5050 Rear Bushing Stud 1
9 5607 2926 Gear - 18T 1

10 C2UI 5073 Arm Balancer - Feed Roller 3
ii C203 5061 Collar - Reverse Roller Release 1
12 5600 1081 Right Bushing - Paper Feed Roller 1
13 C203 ‘5027 Adjusting Plate 1
lL C203 5055 Actuator - Paper Feed Table 1
15 5606 2066 Paper Feed Guide Disc 2
16 5600 1086 Spacer - 10.2x20 2
17 5506 .4169 Rubber Roller - Paper Feed b
18 5507 6010 Separator Roller ASS*Y 1
19 5507 6035 Timing Belt - 162XL 1
20 5507 6032 Timing Belt Pulley - 30T 2
21 C200 5130 Lipper Shaft - Separation Pressure 1
22 5053 o&19 Bushing - 10mm I
23 C203 50f43 Pick-up Roller Shaft 1
2L 5507 6038 Torque Limitter - Paper Feed Roller 1
25 5507 6015 Paper Feed Roller. 1
26 5600 1107 Snap Retainer - 12 1
27 C203 5GL5 Bushing - 18x2ftx2&nm 1

.

Index
No.

100

101

102

103

Iof)

105

106

107

108

109

110

111

112

113

Il&

115

116

Part No. Description

0720 OOLOZ

0951 3005Z

0594 O080E

0701 Oof$oz

0713 O040B

0720 0050Z

0574 OOLOE

031.4 O080Z

0720 O030Z

0594 O080Z

0951 3006Z

0804 4055

0805 3263

055L OOLOE

0574 0080E

1403 0539

0314 0120Z

Retaining Ring -ML

Phili~s Pan Head Screw -M3x5

Bolt - M4x8

Flat Washer –M4

Hexagon Nut - ML

Retaining Ring -MS

Hexagon I{eadless Set Screw - MLXI!I

Philips Pan Head Screw - MLX8

Retaining Ring -M3

Bolt - M4x8

Philips Screw With FLat Washer - M3x6

Pin

Bearing - 6x10x6~

Allen Screw - MLx.4

Hexagon Headless Set Screw - MLX8

Photo Interruptor - EE-SX450-P1

Philips Pan Head Screw - MLx12

Q’ty Per
Assembly



8. PAPER SEPARATION ROLLER September fi5, ’88

h /
S@’‘“”

/’/

. .

-,

.-

. .
.,

. . . ..

-- p-’-



8. PAPER SEPARATION ROLLER

Index
Part No. Description

Q’ty Per
No. Assembly

1 C201 5075 Guide Plate Bracket 2

2 C203 2708 Lever Bracket 1

3 C201 21225 Adjusting Lever 1

L C203 5010 Lever Shaft 2

5 5501 alao Flat Spring - Feed Roller Pressure 1

b C203 5007 Paper Feed Lever 1

7 5506 L235 Plate Nut - Paper Pressure 1

a C203 5013 Leversupporter 1

9 5501 a195 Steel Ball 3/16” 1

10 C203 2026 Lever Bracket - Paper Feed 1

11 C203 5017 Spring Stud 1

12 C203 5020 Spring - Feed Roller Pressure I

13 C201 5090 Separation Roller Pressure Stud 2

lL C203 5062 Left Arm - Separation 1

15 5507 6ola Lower Separator Roller I

16 C201 5080 Separation Roller Pressure Spring 2

17 C203 5066 Right Arm - Separation 1

la C203 2728 Decal - Paper Separator 2

19 C201 5086 Spring Plate - Right 1

20 c201 5oa& Right Bracket - Separation Pressure 1

2i c201 5oa9 Washer - M6 2

22 c201 5oaa Separation Pressure Lever 2

23 5507 4823 Shoulder Screw -ML 2

2fb C201 5083 Left Bracket - Separation Pressure 1

25 c201 5oa2 Spring Plate - Left 1

26 5507 6060 Guide Screw - Front Plate I
27 C200 5106 Paper Feed Pressure Spring 1

2a 5507 6058 Spring Hook - Separator Pressure 1

29 5507 6055 Froc: Guide Plate 1

30 C203 50a6 Guide Plate 1

31 C201 5077 Lower Separation Roller Ass’y I

17

September 15, ’88

Index
Part No. Description Q’ty Per

No. Assembly

100 0314 ooaoz Philips Pan Head Screw - M.Lx8

101 oaol IOOL Screw - MLxL

102 0323 OIOOZ Philips Sunken Head Screw - M3xI0

103 0951 3006Z Philips Screw With Flat Washer - M3x6

Iofl 0713 0040B Hexagon Nut - ML

105 0720 00L0Z Retaining Ring -MfI
!06 0951 hooaz Philips Screw With Flat Washer -MLxa

107 057L 00L0E Hexagon Headless Set Screw - M.LxfJ

108 0951 3005Z Philips Pan Head Screw - M3x5

109 oaol 1135 Philips Pan Head Screw - M3x3



9. PAPER FEED DRIVE

\

September 15, ’88

\



9. PAPER lFiEED DRIVE

Index
No.

1

2

3

L

5

6

7

8

9

10

11

12

13

I&

15

16

17

18

Part No. Description

5501 5929

C203 519&

C200 5207

C200 5190

C203 5175

5600 1086

C200 5222

C200 5205

C203 5180

C201 2228

C201 5110

C200 5238

C200 5235

C200 8&32

C200 5226

C200 5225

C203 2073

C201 5101

Spacer - 5.2mmx16mmxhnm

Shoulder Screw - ML

Sector Gear Stud

Paper Feed Sector Cam

Sector Gear

Spacer - 10.2X20

Sector Spring

Paper Feed Spring

Sector Cear Stopper

Feed Cam Shaft

Paper Feed Cam

Sector Stopper - Feed Roller

Paper Feed Solenoid Spring

Paper Feed Solenoid

Link - Feed

Bracket - Paper Feed Solenoid

Stopper .Stud - Paper Feed

lLink

Q’ty Per
Assembly

1

1

1

1

1

1

I

1

1

1

1

I

1

1

1

1

1

1

Index Part No. Description Q’ty Per
No. Assembly

100 0725 02292 Retaining RingC -M22

101 07fbo 3007 Ball Bearing - 7X19X6MM

102 0807 5004 Washer

103 0713 O040B Hexagon Nut - M4

104 0807 7018 Washer -M1O

105 0720 0060Z Retaining Ring -M6

106 0720 0080Z Retaining Ring -M8

107 0701 00.LOZ Flat Washer - M4

108 0807 7013 Spacer - 10.2xlLx0.2mm

109 062ft 0160E Spring Pin - Lx16mm

I 10 080L LOL8 Spring Pin - LX2!I

Ill 0807 7055 Holder -Main Shaft

112 07f41 3807S Bear i ng

113 0720 0040Z Retaining Ring -M4

1lL 0623 O1OOE Spring Pin - 3X10mm’

115 0951 LO06Z Philips Screw With Flat Washer - M(,x6

116 0313 0040Z Philips Pan Head Screw - M3x4 ‘

117 0713 O050B Hexagon Nut - M5

118 0712 (J06G! Hexagon Nut - M6

119 059L OWiOE Socket Screw - M4x6

19



10. 2ND FEED ROLLER September 15, ’88

.

20



10. 2ND FEED ROLLER September 1S, ‘W

Index
NCJ.

1

2

3

L

5

6

7

8

9

10
1!

12

13

lL

15

16

17

18

19

20

21

22

23

2L

Part No. I Description

:200 5150

:200 5137

5505 6528

:200 515fl

E201 5!25

:200 51fJ8

2200 53L0

C200 5155

C201 5138

C201 5134

C200 5153

C201 5130

C203 5515

5600 1080

C201 5505

C200 550L

C200 5503

C2C1 5136

5606 2213

5501 8328

C201 5124

C200 5138

C200 5135

C203 203L

Bushing - 7x18x9rmII

Left Bracket -Guide Plate

Spring - Press Roller

Left Spring Arm

Shoulder Screw -ML

Upper Feed Roller

Upper Feed Roller

Right Spring Arm

Upper Feed Roller Ass’y

Bearing Holder

Bushing Supporter

Gear - lLT

Paper Detecting Arm

Bush - Paper Feed Roller - Left

Height Sensor Bracket

Paper Detecting Pin

Paper Detecting Shaft

Lower Feed Roller

Lower Second Feed Roller Brake

Spring - Feed Roller Brake

Lower Guide Plate

Right Bracket -Guide Plate

Guide Plate Spacer

lCou,,ter Sensor Shaf t

Q’ty Per
Assembly

2

1

2

1

4

3

2

1

1

2

2

1

1

1

1

2

1

1
..

1“

1

1

1

2

1

Index
No. Part No. Description

Q’ty Per
Assembly

100 0720 0060Z Retaining Ring - M6

101 0311LO080Z Philips Pan Head Screw - MLx8

102 07fbo 3010 Ball Bearing - IOX26X8MM

103 0720 O050Z Retaining Ring -M5

10L 0314 0200Z Philips Pan Head Screw - MLx20

105 080L 6090 Hexagon Bolt - M4

106 0713 00400 Hexagou Nut - ML

107 0313 O050Z Philips Pan Head Screw - M3x5

108 1105 0010 Nylon Clip -6N

109 0951 f4006Z Philips Screw With Flat Washer - MLx6

110 0805 008L Retaining Ring

111 1L03 0539 Photo Interrupter - EE-SXL50-PI

112 0316 Olooz Philips Pan Head Screw - MLxIO

113 0951 LO1OZ Philips Screw With Flat Washer - MLx1O

k



11. 2ND ‘FEED im~w September 1!5, ’88

22



‘II. 2ND FEED DRIVE September 15, ’88

Idex
No. Part No. Description Q’ty Per

Assembly

1 C201 5110 Paper Feed Cam 1

2 C201 2228 Feed Cam Shaft :

3 C200 5250 Second Feed Roller Cam 1

4 C201 2229 Gear - 50T 1

5 C200 5239 Feed Sector Stopper 1

6 C201 5101 Link . 1
7 C203 2075 Feed Gear Stopper Shaft 1
8 C200 5222 Sector Spring 1

9 C203 5191 Sector Cear Stopper 1

10 C203 518L Sector Gear i

11 C200 5223 Lift Cam 1

12 C203 2072 Feed Cam Shaft I

13 C201 51L2 Lift Arm - Feed Roller 1

IL C201 51L5 Lift Arm Spring 1

23

Index
No. Part No. Description Q’ty Per

Assembly

I00 0712 O060Z Hexagon Nut - M6

101 0741 3807S aedring

102 0720 0080Z Retaining Ring - M8

103 0807 7055 Holder - M<in Shaft

10L 0804 LOf48 Spring Pin *X20

I05 062L 0160E Spring Pin - 4x16mm

1C6 0585 OIOOZ Bo\t - M5x1O

107 0701 O050Z Flat Washer - MS

108 0720 O040Z Retaining Ring - M4

109 0713 O050B Hexagon Nut - M5

110 0807 7018 Washer - M1O

111 059L O060E !kket Screw - M4x6

112 0701 Oolioz Flat Washer - ML

113 0951 501OZ Philips Screw With Flat Washer - M5xI0

1lf4 07L0 3808 Bearing - 8x16x5mm

115 0713 00.LOB Hexagon Nut - ML

116 0804 6090 Hexagon Bolt -ML

.



32. PRES$ ROLLER September 35, ’88

24



12. plwss F/oum

Index
No. P~rt No. Description Q’ty Per

Assembly- —
1 C2(30 5566 PressT. -e ON/OFF Lever 1
2 Czw 5526 Print press~re Bushing 2
3 CZOQ5565 Print Pre5sUri Stopper 1
L 55(31 7559 Spring -Plaster Feed 1
5 Czoo 8L32 Paper Feed Solenoid 1
6 CZ(346o02 Adjusting Arm 1
7 C200 5553 Right Arm- Print Pressure 1
8 Czo3 5505 Print preSsUre Shaft 1
9 Czo3 5507 Shielding plate 1

10 Czoo 5552 Left Arm - Print Pressure 1
11 50530223 Bushing - 8mm 1
12 Czo3 203L Counter Sensar Shaft 1
13 C203 5509 Press Roller As5’y 1
IL C2006008 Exit Pawl 1
15 C203 6003 Pawl Shaft 1
16 Czoo 6o04 Exit Pawl Lever 1
17 Czoo 22z5 Pressure Cam !jhaft 1
18 Czoo 2224 Plate Nut - Print Pressure Cam 1
19 Czoo 5560 Print presSllre Cam 1
20 C2(30 55~1 Print preSStJre Arm 1
21 C2(30 55&3 Pressure Spring Link 1
22 5G07 3261 Print PreSstlre Sprins 1
23 5G07 281& Roller Spring 1
2.L C2(31 5550 Printing Pressure Stay 1
25 Czo3 6o04 Pawl Cam 1
26 C2Q0 5557 Rear Guide Plate 2
27 C2Q1 5555 Press Roller 1

25

September 15, ’88

Index
Part No. Description Q’ty Per

No. Assembly

100 07A0 3206 Ball Bearing

101 0623 OIOOE Spring Pin - 3X10rnm

102 0700 0060G Flat Washer -M6

103 059L 0060E Socket Screw - MfIx6

104 058L 0121Z Hexagon Bolt - MLx12

105 0710 Oofboz Hexagon Nut - ML

106 062L 0220E Spring Pin - 4X22mm

107 0951 4008Z Philips Screw With Flat Washer - MLx8

108 0720 0060Z Retaining Ring - M6

109 0720 0120Z Retaining Ring -M12

110 0311i 0080Z Philips Pan Head Screw - MLX8

112 031L Olooz Philips Pan Head Screw - MLxIO

113 0720 O1OOZ Retaining Ring -Mlo

lILI 080fI 6092 Hexagonal Set Screw

115 0593 O080E Bolt - M3x8

116 0720 00L0Z Retaining Ring -ML

117 07.LO3007 Ball Bearing - 7x19x6mIn

118 0L33 0080Z Tapping Screw - M3x8”

119 0583 0060Z Hexagon Bolt - M3x6m
l~o 0701 0030Z Flat Washer - M3

121 0701 oof40z Flat Washer - ML

122 0586 0451Z Hexagon Bolt - M6xL5

123 0313 0060Z Philips Pan Head Screw - M3x6

121i 0713 0050B Hexagon Nut - M5



13. PAPER DEL!VERY I
.

..
_.z

September 15, ‘$8

,

26



’13. PAPER DELIVERY I

Index
Part No. Description Q’ty Per

No. Assembly

* C203 1032 PaFer Delivery Ass’y 1

1 C200 6097 Transport Belt L

2 C200 6092 Front Roller - Transport Belt 1
3 C200 6096 Idler Roller -Transport Belt 4
L C200 6095 Idler Shaft 1
5 C203 6018 Right Side Plate - Vacuum Unit 1
6 C203 6051 Bushing - M8 2
7 C203 6065 Pulley Flange 1
8 C200 8410 Motor - AC5W 1
9 C201 6080 Pulley - 16T 1

10 C201 8132 Paper Wrap Harness 1
11 C203 6017 Right Brewer Plate 1
12 5506 5679 Stud - Ink Supply - Cover 2
13 50540536 Magnet Catch Ass’y 2
IL C200 6085 Vacuum Fan 1
15 C203 6037 Magnet Support Plate - Right 1
16 C200 8498 Paper Exit Harness 1
17 C203 6035 Magnet Plate 2
18 C203 6020 Vacuum Guide Plate 1
19 C203 603fI Magnet Support Plate - Left 1
20 C203 60L7 Rubber Washer f4
21 C203 60L6 Link - Wing 2
22 C203 6052 Wing Lever 1
23 C203 60L3 Arm - Wing 2
2f4 C203 6025 Left Wing 1
25 C203 6050 Wing Shaft 1
26 C200 6091 Drive Roller 1
27 C203 6028 Right Wing

.W
1

29 C200 6093 Driven Roller 1
29 C203 601L Left Side Plate - Vacuum Unit 1“
30 C201 6072 Fan Shaft Bushing 1
31 C203 6016 Left Brewer Plate 1
32 C203 6031 Front Fan Plate 1
33 C201 6076 Rear Fan Plate 1

September !5, ’88

Index
No. Part No. Description Q’ty Per

Assembly

100 3720 0080Z Retaining Ring - M8

10I 0314 0080Z Phi Lips Pan Head Screw - M4x8

102 0742 1910 Bearing - 10x22mm

103 1105 0172 Clamp

10L 0L3L 0080Z Tapping Screw - M4x8

105 055L 00fIOE Allen Screw - MLxfI

106 0804 6093 Hexagonal Set Screw - MLxIO

!07 0314 0350Z Philips Pan Head Screw - M.4x35

108 0623 0160E Spring Pin - 3x16mm

109 0951 3008Z Philips Screw With Flat Washer - M3x8

1IQ 0433 0060W Tapping Screw - M3x6

Ill IL03 0L56 Photo Sensor

112 0313 Olooz Philips Pan Head Screw - M3x1O

’113 0313 0050W Philips Pan Head Screw - M3x5

114 0807 3083 Washer

115 0313 0040Z Philips Pan Head Screw - M3x4

116 0707 3050B Bushing - 3x5mm
..

117 0574 0050E Hexagon Headless Set Screw - MLx5

118 0720 3060Z Retaining Ring - M6

119 0313 O080Z Philips Pan Head Screw - M3x8

~.

27



14. PAPER DELIVERY 11 September 15, ’88

\

‘o102

11

28



14. IPAPER DELIVERY 1! September 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

1 C200 6058 Cear - 28T 1

2 50700719 Bearing -Shaft-Drive -Fitting I

3 C203 606f4 Idol Shaft I

L C203 6067 Timing Belt - 170XL I

5 C200 6059 Pulley - 25T I

6 C203 6060 Bacuum Drive Bracket 1

7 C203 6070 Left Bracket 1

8 C203 6076 Slider Roller &

9 C200 6135 Antistatic Brush 1

10 C203 6085 2nd Antistatic Brush 2

11 C203 6077 Leaf Spring I

12 C203 6073 Right Bracket 1

13 C203 2729 Paper Exit Decal 1

Ifl C203 6081 Paper Delivery Plate I

15 C200 6201 Shelter Plate 1

1ndex Part No. Description
Q’ty Per

No. Assembly I

I00 0720 O080Z Retaining Ring -M8

101 0623 0180E Spring Pin - 3x18mm
I

102 031L O080Z Philips Pan Head Screw - MLx8

103 0313 OOLOZ Philips Pan Head Screw - M3x4

. .

29



15. DELIVERY TABLE September 15, ’88

m



15. DELIVERY TABLE September !5, ’88

Index
No. Part No. Description Q’ty Per

Assembly

* C203 616L Dellvery Table Unit 1

1 C203 6123 Guide Slider 2

2 C203 6118 Left Guide Plate 2

3 C203 6122 Guide Plate Slider 2

L C203 6125 Guide Plate Spring 3

5 C203 6131 Support End Fence 1

6 C2C136129 End Fence Support Rail 1

7 C201 2.447 Paper Delivery Cover Sheet 1
L

8 C203 6115 Guide Plate Rail 1

9 C203 6132 End Fence Support Shaft 3

10 C203 612L Guide Plate Bracket 2

11 C203 6139 Sponge Seal - LX12X200 1

12 C203 6078 Delivery Table Stopper 2

13 C203 6165 Delivery Table - LT 1

13 C203 6111 Delivery Table - AL 1

14 C203 6138 Antistatic Bracket 1

15 C201 2LL5 Paper Delivery Cover 1

16 C203 6167 Leaf Spring 1

!7 C203 613L End Fence Support Slider 1
la C203 6135 Support Bracket 1

19 C203 61L5 Rubber Seal - 2x20x30 5

20 C203 61L3 Delivery Table Fence 1

21 C203 6151 End Fence 1

22 C201 6115 Fence Sponge 2

23 C203 6152 Fence Supporter 1

2L 5505 fl189 Felt Side Plate 1

25 C203 6150 End Fence ASS*Y 1

31 .-

Index
No.

Loo

101

102

103

10.L

105

106

107

Part No.

)31L 00802

)L33 00822

)720 00302

)313 00602

)70L 0030W

M33 0062W

)951 f4008Z

)313 0060W

Description

hilips Pan Head Screw - M4x8

apping Screw - M3x8

etaining Ring - M3

hilips Pan Head Screw - M3x6

~othed ‘Washer - M3

exagon Head Tapping Screw - M3x6

hilips Screw With Flat Washer -MLx8

hilips Pan Head Screw - M3x6



!6. DRUM SECTION ! Septem&er 15, ’88

32



16. DRUM SECTION !

Index
No. Part No. Description Q’ty Per

Assembly

1 C200 .4852 Cear - SOT 1
2 5507 662fI Bushing - 6x16xL5mm 2
3 5L13 2266 Spring Anchor 1
L C201 L621 Drum Side Plate 1
5 C200 L91L Drum Stopper Spring 1
6 C200 .L912 Drum Stopper Bracket 1
7 C203 L532 Drum Stopper 1
8 C200 L913 Drum Stopper Shaft 1
9 C200 L81L Bushing - 6x10x55mm 1

10 C200 f1622 Side Plate Cover - Drum I
11 C201 L67L Cea r - 25T 1
12 C201 6676 Clutch Spring 1
13 C200 L861 Pump Clutch Sleeve I
I& C201 4067 Pump Clutch Collar I
15 C201 4677 Clutch Bracket 1
16 Czoo L631 Left Arm - Drum Lock 1
17 C201 .6636 Drum Unit Handle I
18 5LO0 3LOL Stepped Screw 2
19 C200 L639 Release Lever - Drum Lock I
20 C200 46L0 Stopper Spring - Drum Lock 2
21 C200 L637 Right Stopper - Drum Lock 1
22 C200 L638 Drum Lock Shaft - Small 2
23 C200 L928 Sea 1 - 0.5X1.4X9 1
2.4 C201 L639 Ink Holder Handle 1
25 C201 L682 Ink Cartridge Spring I
26 C200 L92L Right Shaft - l.ik Holder I
27 C201 L6LI ink Holder 1
28 C200 4923 Left Shaft - Ink Holder 1
29 C200 L636 Left Stopper - Drum Lock 1
30 C200 L813 Support Plate - Ink Antechamber 1
31 C200 L81O Ink Ar.techamber 1
32 C200 L632 Right Arm - Drum Lock 1
33 C201 L670 Platen Roller 1
3fl C200 A623 Rear Cover - Drum Side Plate 1
35 C200 L63b Drum Lock Spring - Left 1

33

S@ptendler 15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

36 C200 L633 Drum Lock Shaft - Long 2

37 C200 L926 Ink Holder Cam 1

38 C200 L867 Gear - 50T 1

39 505L 0536 Magne: Catch ASS*Y 1

40 C201 L679 Ink Pump Slider 1
LI C200 JL815 Vinyl Tube - M6 “1
L2 C200 L862 Ink Stopper I
&3 5607 3705 Drive Spring 1
I!If$ C201 8062 Ink Supply Solenoid 1
45 C200 L86& Bracket - Ink Supply Solenoid I
L6 C200 4635 Drum Lock Spring - Right i

100 OfI3L 0080Z Tapping Screw - Mf4xfI

101 0720 O050Z Retaining Ring -M5

102 0951 LO06Z Philips Screw With Flat Washer - MLx6

103 0b3L 0060Z Tapping Screw - MLX6

10.4 057L 0050E Hexagon Headless Set Scretg - MLX5

105 0720 0060Z Retaining Ring - M6

106 096L LO08Z Tapping Screw W/Flat Washer - MLx8

107 031L 0060Z Philips pan [iead Screw - MLX6

108 0808 0021 Rubber Ring

109 0595 0080Z Bolt -M5x8

110 0951 JLoloz Philips Screw With Flat k!asher - MLx1O

111 059L O080E Bolt -MLx8

112 0707 L160B Bushing - L4x16MM

113 0623 0080E Spring Pin - 3x8mm

1IL 0951 L020Z Philips Screw With Flat Washer - Mf.x20

115 0960 LO06Z Philips Flange Screw - MLX6

116 0313 Oolioz Philips Pan Head Screw - M3xL

117 0L3fI OIOOZ pan Head Self -Tapping Screw -MLxlo



17. DRUM SECTION [! September 1



‘7. DRUM SECTION ii September 15, ‘~ .

1ndex
No.

\

2

3

L

5

6

7

8

9

10

11

12

13

IL

15

16

17

18

19

20

21
~z

23

2fl

25

26

27

28

29

30

31

32

33

3fl

35

Part No. I Descripticm

5506 6069

C200 L946

C200 49LL

C200 49L5

5L13 3082

C200 .6938

C201 L60L

C200 L627

C201 L612

C201 L613

C201 25L3

C201 L611

5506 6111

C201 L609

C201 L606

C200 L625

C201 L610

C201 L681

C200 L653

C200 L9L1

C200 L9L2

C200 L672

C201 4686

C200 852L

C200 8522

C200 L613

C203 L523

C203 L522

C200 L91!I0

C20[ L652

C200 L679

C203 b52L

C200 L683

C201 L65L

C200 L67b

Step Screw - Etching Middle Roller

C1.amper Sector Shaft

Sector Gear - 9T

Sector Gear Spring

Spring Anchor - Lock Lever
.

C[amper Plate

Drum Rail Roller

Drum Rail Shaft

Rear Stopper Guide

Drum Rail Cover

Decal - Drum Caution

Front Stopper Guide

Step screw - Stopper - IJpper Guide

Stopper Relasing Lever

Stopper Releasing Plate

Drum Rail

Drum Slider Spring

Stopper Plate

Drum Shaft Bracket

Clamper Shaft

Pinion - 9T

Gear - &8T

Interrupter Plate

Color Drum Harness (Option)

Ground Wir~

Rear Side Plate - Drum

Stainless Screen

Tetron Screen

Clamper Magnet

Gear - 30T

Rear Shield Drum Flange

Screen Plate Spring

Screen Rear Plate

Rear Drum Flange

Drive Flange - Ink Roller

Q’ty Per
Assembly

1

1

1

1

1

1

2

1

1

1

1

1

I

1

I

1

1

1

b

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

I

Index
Part No. Description Q’ty Per

No. Assembly

36 C200 49fJ7 Clamper Rubber ~

37 C200 L682 Screen Front Plate 1

38 CX)3 4526 Drum Clamper Base ASS*Y 1

39 C201 .6690 Metal Screen 1

Lo C200 f1650 Drum Shaft 1
L1 C200 4678 Front Shieid - Drum Flange 1

142 C2!)I 4648 Front Drum Flange 1

fb3 C200 4673 Gear - SOT 1

100 0807 50LL Spacer - 8.lxll.5X0.2mm

101 0807 L126 Flat Washer - 6.2x12x0.2MM

102 0807 3103 Washer - 4x13x2.3mm

103 080L 6091 Hexagonai Set Screw - M2x5

loft 0720 0050Z Retaining Ring -MS

105 0951 LO06Z Philips Screw With Flat Washer - MLx6

106 0323 O050Z Philips Sunken Head Screw -t13x5

107 0960 4006Z Philips Flange Screw - M4x6

108 0595 OILOE Hexagon Bolt - M5xIL

I09 0951 LO08Z Phi Lips Screw With Flat Washer - M4xf!

I 10 057f4 O050E Hexagon Headless Set Screw - MLx5

111 0311!IO080Z Philips Pan Head Screw - MILx8

[12 0807 5076 Washer - 8x13x2.2MM

113 0807 7114 Washer - 16x24x0.3mm

I If’1 0575 O080E Hexagon Headless Set Screw - P15x8

115 0594 O080Z Bolt -M4x8

116 1102 1341 Connector – 8P

117 031L O060Z Philips Pan Head Screw - M4x6

118 0595 0200E Hexagon Bolt - M5x20

35



18. DRUM SEC-HON Ill SqXwwber 15, ‘~

.“

.

u

.

i
u

-.,

‘(1

36



1ndex
No. Part No. Description Q’ty Per

Assembly

I C200 L7A9 Ground Plate 1
2 C201 f1660 Rear Side Plate - Ink Roller 1
3 C200 L766 Rear Bank Plate 1
L C200 8520 Ink Detector Harness 1
5 C203 4543 Ink Detector 1
6 C200 f4733 Ink Detector Bracket 1
7 C200 f1715 Shaft Stay - Ink Roller 1
8 C200 L7L8 Gear - f45T 1
9 C201 L665 Bearing Holder 2

10 C200 3629 Gear - 20T 1
11 C200 L723 Adjusting Plate - Doctor Roller 2
12 C201 L661 Front Side Plate - Ink Roller 1
13 C200 l+7i15 Front Drum Blade 1
lL C200 L765 Front Bank Plate 1
15 C200 .6722 Drum Doctor Roller 1
16 C201 f166L Ink Roller Stay 1
17 C201 &666 Drum Ink Roller . 1
18 C200 L7L6 Rear Drum Blade 1
19 C200 L72L Gear -361 1
20 C200 L726 Gear - 30T 1

—.

18. DRUM SECTION 111

37

September ~ 5, ’88

[m.lex
No. Part No. Description Q’ty Per

Assembly

100 031fI OG80Z ,’Jhilips Pan Head Screw - M4x8

101 059L O060E lSocket Screw - MLx6

102 0594 O080Z Bolt - MLX8

103 1105 0209 Clamp

lofl 0434 0082Z Tapping Screw - M4x8

105 031L O060Z Philips Pan Head Screw - Mf4x6

106 059L O080E Bolt -M4x8

107 0313 O050Z Philips Pan Head Screw - M3x5

108 0573 OOLOE Hexagon Headless Set Screw - M3xL

109 0313 oof40z Philips Pan Head Screw - M3xfI

110 0951 LO06Z Philips Screw With Flat Washer - MLx6

111 0720 0050Z Retaining Ring -M5

112 0807 711fJ Washer - 16x2fAx0.3mm

113 0725 O160E Retaining Ring C -M16



19. ADF September 15, ’88

38



Index
No. Part No. Description Q’ty Per

Assembly

1 C202 3057 ADF Pawl 2

2 C202 3cJ5& Bushing - 5X7X3MM L

3 C202 31f41 ADFCover 1

& C202 3076 Pressure Arm 1

5 C200 3115 Shoulder Screw - Sensor Actuator 1

6 C203 273h Decal - How To Use Make UP Mode 1

7 C202 2L30 Decal - ADFON/OFF 1

8 C202 2b08 Decal - ADF 1

9 C202 3051 Shaft Bracket 2

10 C202 3055 Release Arm 2

11 C202 3058 Arm Shaft 1

12 1L03 0539 Photo Interrupter - EE-SXL50-P1 1

13 C202 3121 Mylar Supporter L

lL C202 3122 Pressure Mylar ~

15 C202 307L Pressure Shaft 1

16 C202 3075 Sensor Feeler 1

17 C202 3071 Solenoid Link 1

18 C202 8090 Original Pressure Solenoid I

19 C202 3062 Right Hook 1

20 C202 3059 Hook Spring 2

21 50530447 BushinF - M6 2

22 C202 3072 Solenoid Bracket 1

23 C202 31L3 Cam Knob 1

Z& C202 3067 Sensor Bracket 1

25 C202 3085 Separation Bracket 1

26 C202 3098 Spacer - ADF 2

27 C202 3118 Blade Bracket 1

28 C202 3115 Separation Blade 1

29 C202 3066 Shoulder Screw -143 1

30 C202 3081 Blade Holder 1

31 C202 3131 Stopper 1

32 C203 3027 Shoulder Screw - M4 .11

33 C200 3048 Pressure Arm L

36 C202 3061 Left Hook 1

35 C202 309L Press Roller Spring &

September 15, ’8819. ADF

Index
No. Part No. Description Q’ty Per

Assembly

36 C200 30L5 Shoulder Screw - Inner Cover 2

37 C203 3101 ADFBase Plate I

38 C202 3092 Platen Plate Supporter 1

39 C202 3064 Blade Pressure Spring 2

Lo 5606 2180 Sector Gear Spring 1

41 C202 8085 ADFHarness 1

42 C202 31LL ADFCam 1

43 C202 3123 Right Mylar 1

44 C202 3147 Spacer - ADFCam 1

45 C203 2735 Decal - Open Carefully 1

L6 C202 3124 Left Mylar 1

fi7 C203 3109 Separation Guide Plate 1

b8 C201 3066 Original Guide 1

.!$9 C201 3067 Platen Plate 1

50 C200 6135 Antistatic Brush 3

51 C202 3107 Thansport Roller 1

52 C200 3065 Original Press Roller 1

i

.3$



Index
Part No. Description

Q’ty Per
No. Assembly ~

100 0312 5050Z Philips Pan Head Screw -M2.5x5

101 0720 00L0Z Retaining Ring -M4

102 0313 0050Z Phi Lips Pan Head Screw -M3x5

103 031L Olooz Philips Pan Head Screw -M4xI0

10L 0623 0120E Spring Pin - 3x12nun

105 0720 0030Z Retaining Ring -M3

106 0252 00L0Z Pan Head Screw -M2x4

107 0951 3006Z Philips Screw With Flat Washer - M3x6

108 0720 0020Z Retaining Ring -M2

109 0720 0050Z Retaining Ring - MS

110 0313 0200Z Philips Screw - 3x20

111 0313 0120Z Philips Pan Head Screw -M3x12

I 12 0951 3005Z Philips Pan Head Screw - M3x5

113 0951 4006Z Philips Screw With Flat Washer - MLx6

114 1105 0016 Nylon Clip - LN

115 1105 0042 Binder -Harness

116 0960 3006Z Philips Flange Screw - M3x6

117 0312 5050Z Philips Pan Head Screw - M2.5x5

118 0803 00L3 Screw -M3x11

394!

Index I
No. ‘“-” “

I Description I Q’ty Per
Assembly



20. SCANNER SECTION 1 September 15, ’88

40



20. SCANNER SECTION !

Index
b. Part No. Description Q’ty Per

Assembly

L C203 30414 Tension RoLler I
2 5053 0223 Bushing - 8mm &
3 5507 662L Bushing - 8x16xfi5mm 2
L C200 3031 Coupled Pulley - 20T& L8T 1
5 C203 30L2 Timing BeL[ - 12E~L 1
6 C200 3036 Timing Belt - IOOXL 1
7 C203 30L1 Pulley - 1ST 1
8 C202 3032 Gear Casing I
9 C202 3036 Motor -EC 1.69W I

10 C202 301L Original Feed Roller 2
11 C202 30[3 Spacer - 8x16x7mm &
12 C201 3077 Fixing Ring - 8x16x7mm 2
13 C202 3011 Separation Roller Shaft I
lL 589L 2171 Original Feed Roller 2
15 5LL7 2681 Snap Ring 2
16 5053 0LL7 Bushing -M6 2
17 C203 8085 Original Sensor Harness I
18 C201 307L Sensor Holder - Rear 1
19 C~03 3065 Guide Plate I
20 C202 3017 Pick-up Roller Shaft 1
21 5918 2223 Pul~ey - 2LT 1
22 589L 217L Timing Belt 1
23 C202 3018 Pick-up Roller Bracket I
2L C202 3020 Pick-up RoLler Spacer 1
25 C200 3!1L Sensor Actiator 2
26 C200 3;15 Shoulder Screw - Sensor Actuator 2
27 C202 30314 Coupled Gear - 16/60T 1
28 C202 3035 Coupled Gear - !5T/60T 1
29 5S94 2186 Separation Roller Pulley 1
30 C202 3031 Gear Cover I
31 C202 3026 Sensor Bracket 1
32 C203 30L3 Motor Plate 2
33 C203 8125 Motor - DC2.25W 1
3L C201 3066 First Original Feed Roller 1
35 C203 8086 ADFRelay Harness 1

Intlex
No. Part No. Description

Q’tY Per
Assembly

36 C201 8015 Image Density Switch I

37 C203 2730 Decal - Printing Density I

38 C202 3019 Gear - 66T 1

39 C203 3036 Sensor Stay 1

Lo C202 3021 Sensor Stay 1

100 0L34 0080Z Tapping Screw - MI!IX8

101 0313 0060Z Phi Lips Pan Head Screw - M3x6

102 0951 3006Z Philips Screw With Flat Washer - M3x6

103 0801 1004 Screw - M4xL

I04 0720 0060Z Retaining Ring -M6

105 0707 8080B Bushing - 8x8trtn

106 055b 00L0E Allen Screw - M4XL

107 0632 O1OOG Pin 2x10mm

108 0720 O050Z Retaining Ring -M5

109 1105 oof12 Binder - Harness

I 10 0313 Olooz Philips Pan Head Screw - M3xI0

111 1403 0539 Photo Interrupter - EE-SX450-Pl

112 0701 0030Z Flat Washer - M3

[13 0951 3005Z Philips Pan Head Screw - M3x5

114 0323 0050Z Philips Sunken Head Screw - M3x5

115 11050047 TY -Wrap

116 0807 5071 Spacer - loxo.5mm
,

117 120L 1320 Switch 1

118 0313 01.!loz Philips Pan Head Screw - M3xIL

119 1105 0106 Harness Clamp

120 0951 Loloz Philips Screw With Flat Washer - MLxIO

121 0313 006W Philips Pan Head Screw - M3x6

I22 11050172 Clamp

123 0801 1236 Screw - M2.6xL

124 1106 OLII Bushing - 11.5mm
1-.- 5 0314 Oloow Philips Pan Head Scre~ - MLxlO

Septwllher 15, ’88



21. SCANNER SECTIONI 11 Sqatember 15, ’88

“

w

42



21. SCANNER SECTION II September 15, ’88

.

1nlhx
No. Part No. Description Q*CYPer

Assembly

1 C203 3017 Original Guide 2~

2 C203 313L 3riginal Table (SS950) 1

2 C20f4 3136* Original Table (SS930) 1

3 C203 3018 3riginal Guide Holder 2

L C203 3019 Side Fence Gear 2

5 C200 3015 ‘ Seal - Ix7x3L6mIn I

6 C20L 3011 Gear - 16T 1

7 5LL3 2713 Wave Washer 2

8 C203 3020 Receiving Plate 1

9 C200 3106 Lock Spring 1

10 C203 3031!I Spring Arm 1

11 C202 3006 Original Table Frame - Right 1

12 C201 3ooli Stopper Stud 1

13 C203 3135 Right Cover - Scanner 1

lL C202 3005 Original Table Frame-Left 1

Is C203 3031 Grip Bracket 1

16 C203 3033 Lock Lever- Transmission 1

17 C200 3006 Stopper 1

18 C203 3032 Lock Lever 1

19 C200 3126 Rubber Seal 1

20 C200 3125 Clamp I

21 C202 3022 ADFStopper 2

22 C203 3038 Safety Switch Actuator 1

23 C203 2733 Decal - Scale (LT) 1

23 C201 2533 Decal - Original Level (AL) 1

2.4 C203 3071 Stay - original Exit Tray 1

25 C201 3026 Right Fluorescent Lamp Cover 1

26 C203 3010” Cover !jrurl 2

27 C203 301L Guide Rail Roller 6

29 C201 3025 Left Fluorescent Lamp Cover 1

29 5507 662L Bushing - 8x16xL5mm 2

30 C201 3029 Right MyLar - Original Guide 2

31 C_ol 3028 Left Mylar -Original Guide 2

32 C202 3111 Second Original Transport RolLer-Lower 1

33 C200 3032 Pulley - 20T 1

*T~lS part number does not apply in U.S.

lmlex
N(I. Part No. Description Q’ty Per

Assemb!.y

34 c203 27Lo Deca1 - HOWTOOperate l–

100 0353 0080D Philips Truss Head Screw - M3x8

101 0965 3005B Tapping Screw Wirh Flat Washer -M3x5

102 0951 3006Z Philips Screw With Flat Washer - M3x6

103 0720 O060Z Retaining Ring - M6

iOL 0951 3005Z Philips Pan Head Screw - M3x5

105 OfI33 0080Z Tapping Screw - M3x8

106 031fI 0080Z Philips Pan Head Screw - M&x8

107 0313 0200Z Philips Screw - 3x20

108 0713 0050B Hexagon Nut -M5

109 0951 4006Z Philips Screw With Flat Washer -MLx6

110 0553 OIOOE Allen Screw -M3xI0

Ill OL3fI 0080Z Tapping Screw - M4x8

112 0343 0060D Philips Truss Head Screw - 143x6

113 0314 0060Z Philips Pan Head Screw - M4x6

1IL 0801 IOOL Screw - Ml,xl,

115 0313 0050Z Philips Pan Head Screw - Pi3x5

116 0951 3006W Philips Screw With Flat Washer - M3x6

117 0344 0080D Philips Truss Head Screw - M4x8

118 0701 00L0Z Flat Washer -M4

!19 0554 00L0E Allen Screw - M4x.4

43



22. SCANNER SECTION !![ September 15, ’88

.. . ..
4’4



,.

22, SCANNER SECTION 11! ... September 15, ’88

Index
No.

1

2

L

5

6

7

8

9

10

[1

12

13

lfl

’15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

Part No.
I Description

:200 3082

:200 3072

:200 3086

:203 3052

:203 205&

:203 3053

:203 8022

5466 3147

:203 8106

:203 3057

2201 3077

:201 3070

:201 3075

C201 8102

C203 8012

C203 81OL

C203 8101
C~03 8105

C203 306L

C203 3062

C203 8103

C203 3058

C2i)3 3060

C203 3059

C203 3061

C201 3069

C203 3063

C203 810;

C203 8025

:anner Unit Shaft

eaf Spring

:anner Unit Mirror

hielding Plate

ens- Fl+/L3

ens Block

CD Board

djusting Knob

luorescent Lamp Harness

hading Plate

ixing Ring - 8X16X7MM

canner Frame Spring

canner Stay

lat Cable - Master Processing

/D Conversion Board

luorescent Lampstabilizer

luorescent Lamp - SW

luorescent Lamp Heater

Iuorescent Lamp Cover

eft Brecket .

eft Socket - Fluorescent Lamp

eft Mirror Suppoter

.eft Mirror Holder

Light Mirror Supporter

light Mirror Holder

:xposure Glass

light Bracket

light Socket - Fluorescent Lamp

;CD Harness

Q’ty Per
Assembly

1

L

2

1

1

1

1

2

I

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1ndex
Part No. Description

Q’ty Per
NO. Assembly

I00 0313 0060z Philips Pan Head Screw - M3x6

101 0553 O1OOE Allen Screw - M3xI0

102 0951 LO08W Philips Screw With Flat Washer - MLx8

103 0701 00L0Z FLat Washer - ML

IOL 0951 3006W Philips Screw With Flat Washer - t13x6

105 0313 olfJoz Philips Pan Head Screw - M3x1L

106 0720 0040Z Retaining Ring - Mfi

107 0951 3o06z Philips Screw With Fiat Washer - M3x6

108 055L 00L0E Allen Screw - MLxL

l@9 1105 0016 Nylon Clip - fIN

110 0313 0050Z Philips Pan Head Screw - M3x5

111 0L3.G0080Z Tapping Screw - M4x8

112 031fl 0050Z Philips Pan Head Screw - HLx5

113 0707 8080B Bushing - 8x8mm

llL 0720 0060Z Retaining Ring -M6

45



September 15, ’88

Q?58

Q101
\ \l

23. PL,OTTER/MASTEFi FEED SECTION I

.—

. .

—--

—
.



23. PLOTTER/MMASTER FEED SECTION 1 September 1 ~, ’88

Index
No. Part No. Description Q’ty Per ~

Assembly

1 C200 4112 Master Holder 2

2 C200 LOIL Protter Stay I
3 C203 8032 Thermal Head Drive B~ard 1
L C200 .L138 Thermal Head Spring 2
5 C203 L033 Shoulder Screw - M3 2
6 C203 L029 Thermal Head Spacer 1
7 C203 L030 Guide Plate - Thermal Head I
8 C203 8100 Thermal Head 1

9 C203 .4032 Insulating Sheet - Thermal Head 1
10 C203 8077 Flat Cable -Thermal Head - 20 1
11 C203 8078 Flat Cable -Thermal Head - 30 1
12 C203 LOOS Right Side Plate - Plotter 1
13 C200 4406 Front Right Cover - Ploter I
lfb C203 4051 Platen Release Lever 1
15 C200 L126 Lever Shaft 1
16 C200 4115 Sensor Shaft 1
17 C200 L116 Sensor Spring 1
18 C200 4114 Sensor Bracket 1
19 5203 5230 Master Sensor 1
20 C200 4fbo7 Rear Right Cover - Ploter 1
21 C203 8075 Thermal Head Drive Harness 1
22 C203 L071 Connector Bracket 2
23 C201 2714 Decal - Thermal Head Cleaning 1
24 C203 LO13 Brake Plate 2
25 C203 LI035 Receiving Stand -Master Roller 1
26 505L 0536 Magnet Catch Ass’y 1
27 C203 4015 ThermaL Head Cover 1
28 C203 L:IO Piotter Lower Cover 1
29 C203 8081 Plotter Unit Harness 1
30 C203 4031 Fixing Plate 1
31 C203 8079 Flat Cable- Plotter 1
32 C200 L40.4 Cutter Connector Bracket 1
33 C203 4001 Left Side Plate - Plotter 1
3fl C200 LL05 Rear Left Cover - Ploter 1
35 C203 8080 Flat Cable - Thermal Head 1

1ndex
No.

36

100

101

102

103

104

105

106

107

108

109

110

111

Part No.

C203 L021

096.4 4008Z

0951 3006Z

0313 O060Z

031.4 0080Z

0720 (K350Z

0720 0060Z

0720 0030Z

0323 OIOOZ

0951 LO05Z

043fI 0080Z

031L 0060Z

0951 LO08Z

Description

Iermal Head Base

~apping Screw W/Flat Washer - M4x8

‘hi Lips Screw With Flat Washer - M3X6

‘hi lips Pan Head Screw - M?.vfI

‘hi lips Pan Head Screw - M4x8

{etaining Ring - M5

ietaining Ring - M6

{etaining Ring -M3

‘hi lips Sunken Head Screw - M3xI0

‘hi lips Screw With Flat Washer- M4x5
~~pping Screw - M~x8

>hilips Pan Head Screw - M4x6

‘hi lips Screw With Flat Washer - M4x8

Q’ty Per
Assembly

1

47



24. PLCITTER/MASTER FEED SECTION 1! September 15, %8

8

48



24. PLOTTEIMUIASTER FEED SECTION II ~ptembw 1S, ’88

Irdex
Part No. Description Q’ty Per

No. Assembly

1 C200 L2L8 Upper Mylar - Guide Plate 2

2 C203 2709 Deca 1 - Master Setting 1

3 C203 L096 Cutter Unit Cover 1

L C203 L088 Cutter PIate 1

5 C200 f4371 Coupled Gear - 16T& 6LT 1

6 C200 L372 Gear - 6LT I

7 C200 L376 Bushing - ML L

8 C200 L351 Cutter Slider 1

9 C200 fb373 Gear - 16T 1

10 C200 L35& Bushing - M6 2

11 C200 L355 Bushing - M8x6 I

12 C200 L392 Cutter Shaft 1
13 C200 .4356 SIider Supporter 1

IL C200 L375 Cutter Shaft 1

15 C200 L377 Cutter I

16 C201 4070 Cutter Spacer - 5.2x1OX1IMI 1

[7 C201 L056 Cutter Guide Shaft 2

18 C200 4391 Pulley Shaft 1

19 5056 0509 Nut Plate - Microswitch 2
~o C200 L318 Cutter Drive Wire 1

21 5501 6538 Spring - Middle Roller 1

22 C201 8091 Cuttrer Unit Harness 1

23 C201 LOL9 Cutter Plate 1

2& C200 8L15 Motor - DC22W 1

25 C200 L379 Pulley - 36T 1

-..

!Aex
No. Part No. Description

Q’ty Per
Assembly

100 0964 3008Z Tapping Screw W/Flat Washer - M3x8

10I 0720 OOLOZ Retaining Ring -ML

102 0433 O080Z Tapping Screw - M3x8

103 0720 O030Z Retaining Ring -M3

10L 0313 OOLOZ Phi~ips Pan Head Screw - M3x4

105 0621 6080E Spring Pin - 1.6x8mrn

106 0710 Oolioz Hexagon Nut - ML

107 0313 0050Z Philips Parl Head Screw - M3x5

108 059f4 O060E Socket SCrew - Mf+x6

109 0807 2019 Washer - 3.2x10x0.8mm

110 0951 3005Z Philips Pan Head Screw - M3x5

111 120140825 Micro Switch - AH715&3

112 0313 OILOZ Philips Pan Head Screw - M3xIL

.

49



25. lPLOTTER/MASTER FEED SECTION i I I ~t@mber 15, ’88

50



25. PLOT?ER/MASTER FEED SECTION Ii!

. .

Septtmblx 15, ’88

1ndex
Uo. Pact ?40. Description Q’tY Per

Assembly

1 5403 2075 Steeeed Screw 2

2 C203 L060 Tension Release Slider 2

3 5056 0188 Bushing - 6mm- Long L

L C200 L165 Gear - 22T 1

5 C200 LIL3 Gear - LOT !

6 C2(3(3&2&6 Guide Plate Spring 1

7 C2G1 flo&2 Reverse Guide Plate 1

8 C203 8137 Master Sensor 1

9 C201 L041 Master Guide Shaft 1

10 C200 L2LL Master Guide I
11 5506 L628 Spring - Delivery Roller 1

12 C200 L2f18 Upper Mylar -Guide Plate L

13 C201 f4030 Master Guide Plate 1

IL 5607 3616 Guide Plate Spring 1

15 C201 L068 Leverse Roller Clutch Paul 1

16 C200 BLLO Reversing Roller Solenoid 1

17 C200 L223 Reverse Ploter Solenoid Bracket 1
18 C200 L213 Pulley - 28T 1

19 C200 6215 Reverse Ploter Clutch Spring 1

20 C200 L216 Reverse Ploter Clutch Barrel 1

21 C200 L217 Reverse Ploter Clutch Sleeve 1

22 C203 LG54 Tension Release Arm I
23 C200 fl181 Ploter Upper Roller 1

2L C203 4059 Tension Release Shaft 1

25 C203 LOL2 Platen Roller I
26 C200 L196 Tension Release Arm - Small 1
27 C200 &18& Tension Spring 2
28 C200 4150 Fixing.Screw 2
29 C201 L02L Pulley Plate I
30 C200 fI182 Lower Master Feed Roller 1
31 C203 hO&5 Lower Reverse Roller 1
32 C201 L026 Positioning Piate 1
33 C200 L218 Timing B&Lt -m - 75-L.8-G 1
3L C200 L183 Pulley - 28T 1
35 C203 mo5 Right Side Plate - PIotter 1

Index
Part No. Description Q’ty Per

. No. Assembly

36 C201 fbo&3 Guide Plate - Master Buckle 1

37 C203 4038 Master Guide - Large 2

38 C200 L232 Reverse Guide 1

39 C203 8121 Motor - DC2.25W 1

Lo C203 4047 Motor Spacer 1

f41 C203 LOL3 PuLley - 17Z - 1

L2 C203 LOOI Left Side Plate - Plotter 1

43 C200 4169 Timing Belt - fW190x6.& 1

U C200 fl171 Spacer - 6X8XlfImm 1

L5 C203 L04L Timing Belt - 87XL 1

L6 C200 fJ163 Pulley - 16T 1

&7 C200 L170 Spacer - 9.Lx23.hx2.9 1

f18 C200 .L16L Pulley - 34T 1

49 C203 4072 Harness Bracket 1

50 C203 30LL Tension RoLler 1 .
51 “ C203 A092 Sensor Bracket 1

52 C203 4046 Upper Reverse Roller 1



Index
Part No. Description

Q*CYPer
NO. Assembly

100 0701 0060Z Flat Washer -M6

101 0720 0050Z Retaining Ring -M5

102 057L 00L0E Hexagon Headless Set Screw - !44xL

103 0313 ooaoz Philips Pan Head Screw - M3x8

10L 0L3.L 0080Z Tapping Screw - MLx8

105 0622 006CIE Spring Pin -2x6nMn

106 0314 O080Z Philips Pan Head Screw -M4x8

107 0801 0026 Philips Pan Head Screw -M3xL

108 0574 0060E Hexagon Headless Set Screw - MLx6

109 03;3 0060Z Philips Pan Head Screw - t13x6

110 0720 0080Z Retaining Ring - M8

111 0313 0200Z Philips Screw - 3x20

112 0720 0060z Retaining Ring -M6

113 0805 3250 Ball Bearing - 8x6mIn

llL 0805 3263 Bear i ng - 6xlox6mnl

115 0313 0050Z Philips Pan Head Screw -M3x5

116 0964 LO08Z Tapping ScrewW/FlatWasher - M4x8

117 0720 OOLOZ Retaining Ring -ML

118 0951 4006Z Pinilips Screw With Flat Washer -FWX6

119 0951 f@05z Philips Screw With Flat Washer -M4x5

,

ndex
No. Part No. Prescription

O’ty Per
ksembly



26. MASTER EJECT SECTION 1 September 15, ’88

..

.

\\‘\



26. MASTER EJECT SECTION I

Index
!40. Part No. Description Q’ty Per

Assembly

1 C200 3627 Gear - 30T 2

2 5506 f4608 Oushing - Paper Hold/Down Roller 6

3 C200 3535 Supporter 2

L C200 3536 Separation Arm Bushing 2.
5 C201 3527 Pressu’re Spring 2

6 C200 35L2 1st Lower Eject Roller 1

7 C200 3546 Lower Belt L

8 C200 3539 Ist Upper Eject Roller 1

9 C200 35L5 Upper Belt &

10 C200 3537 Arm Connect Shaft 1

11 C200 3529 Pulley Plate 2

12 C201 8061 Motor - W25. 8W 1
13 C200 360L Coupled Gear - 16T& 50T 1

14 “ C200i3609 Coupled Gear - 58T& 20T 1

15 C200 3606 Coupled Gear - 62T& 20T 1

16 C200 3607 Coupled Gear - 62T & 32T 1

17 C201 3520 Rear Side Plate -Master Eject 1

18 C200 3628 Cwar - 20T 2
19 C200 361L Gear - 16T 1
20 C200 3610 Gear - 11ST 1
21 C200 3638 Lever Spring 1

22 C200 3636 Pressure Plate Lever 1
23 C201 3502 Front Side Plate - Master Eject 1
2.4 C200 3557 Solenoid Plate 1
25 C200 3553 Solenoid Bracket 1
26 C201 353L Detecting Switch - Master Eject 1
27 C200 3559 Detecting Switch Bracket I
28 !,

C200 8L37 Master Eject Solenoid 3
29 C201 5523 Master Eject Stay

30 C201 3529 Lower Pulley Shaft 1
31 5L03 2075 Stepped Screw I
32 C200 355f4 Soiermid Arm *_—.

1
33 C200 3547 Pulley 8
3L C203 3501 Tension Spring 2
35 C201 3530 Upper Puliey Shaft I

53

&ptem&ef15, ’88

Index
No. Part No. Description Q’ty Per

Assembly

100 0720 O040Z Retaining Ring -ML

101 043L O060Z Tapping Screw - MLX6

102 0720 O050Z Retaining Ring -M5

103 0313 O030Z Phi Lips Pan Head Screw -M3x3

104 0720 O030Z Retaining Ring - M3

105 0807 L076 Spacer

106 0707 60b5B Bushing - M6x45

107 0807 L053 Spacer - 6.2x9.5x0. lMM

108 0807 LI03 Spacer - 0.5mm

109 0720 0060Z Retaining Ring - M6

110 0807 5013 Flat Washer - 8.4MM

111 0623 0120E Spring Pin - 3X12MM

1!2 0313 OILOZ Philips Pan Head Screw - M3x14

113 0951 3006Z Philips Screw With Flat Washer - M3x6

1lL 11050020 Adhesive Wire Clamp

115 0314 0050Z Philips Pan Head Screw - [44x5

116 1L05 oof12 Binder - Harness



27. MASTER EJECT SECTION II

---

.-

*plX?m&r 15, ’88

..

Li 02. .\:

54



27. MASTER EJECT SECTION II September 15, ’88

Index
No.

1

2

3

4

5

6

7

8

9

10

II

12

13

. IL

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

3L

35

Part No. I Description

C203 3526

C203 3504

C203 3503

C201 35L2

5501 6185

C200 3517

C201 35.L9

C201 3545

C200 3712

5507 6766

5501 fA719

C201 3520

C200 3753

C203 3527

C203 3511

C203 35o5

C200 3708

C201 3531

C201 3502

C201 35C4

C200 3509

C200 3508

C203 3502

C20C 3618

C201 :5L8

C200 3631

C200 3519

C201 6015

5056 0509
C200°84(38

C200 8482

C203 3531

C203 2130

C203 2125

C203 820L

Upper Inner Cover
“.

Hinge Shaft

Master Eject Hinge

Pressure Arm Shaft

Bushing - Shaft -Water Adjusting

Master Eject Hinge

Rear Link

Pressure Arm

Pulley

Wire Spring

Rubber Ring - Stopper

Rear Side Plate -Master Eject

Guide

Bottom Plate - Master Eject

Arm - Master Eject Box

Master Eject Box

Pressure Plate

Pulley Guide

Front Side Plate - Master Eject

Pressure Plate Shaft

Master F:ect Stay - Large

Master lject Stay - Small

Look Stud

Gear - 60T

Front Link

Bracket

Front Inner Cover

Air Knif lJozzle

hJut Plate - Microswitch

Motor -AC15W

Delivery Harness

Capacitor Connector Cover

Master Eject Cover

Safety Switch Bracket

Grounding Wire

Q’ty Per
Assembly

1

1

1

1

2

1

1

2

2

2

2

1

2

1

1

1

1

L

1

1

1

1

1

1

1

1

1

1

2

1

I

1

1

1

1

——

55

1ndex
Part No. Description Q’.~YPer

NCJ. Assembly

36 C200 3123 Support Plate -Safety Switch 1

,.

100 0964 40102 Tapping Screw W/Flat Washer - MLx1O

101 0.L3.i40060Z Tapping Screw - M.!Ix6

102 031fI 0080Z Philips Pan Head Screw - M.!Ix8

103 0951 4008Z Philips Screw With Flat Washer -M4x8

10.4 1105 0009 Nylon CLip - 5N

105 1106 0411 Bushing - 11.5mm

107 0720 0060Z Retaining Ring -M6

108 1204 1490 Micro Switch - V-53-1A3

109 0964 30082 Tapping ScrewW/Flat Washer - M3x8

110 0701 0050Z Flat Washer –M5

111 0700 0080Z Flat Washer -M8

112 0720 0050Z Retaining Ring -M5

113 0951 3004Z Phi Lips Screw With Flat Washer - M3xfI

llL 096L 4008Z Tapping ScrewW/Flat Washer - MLx8

115 0313 0140Z Philips Pan Head Screw - M3x14

116 1204 0886 Micro Switch

117 1105 0008 Nylon Clip - 2N

118 1204 1438 Micro Switch

119 0700 0060Z Flat Washer - M6

120 0314 0140Z Philips Screw -M.4xlfI

-121 0801 1004 Screw - M.4x4

122 0705 0040B Bushing – 4x5mm

123 0433 0060W Tapping Screw - M3x6



28. ELECTRICAL SECTION

58

~%.-------lr



28. ELECTRICAL SECTION Sef3tern&er 15, ’88

1ndex
No. Part No. Description

Q’ty Per
Assembly

1 C200 8LL3 Master Counter 1

2 C200 8LL6 Copy Counter 1

3 5056 0509 Nut PLate - Microswitch 1

fl C203 2710 Operation Panel (SS950) 1

.!$ C20L 2810+ Operation Panel (SS930) 1

5 C203 8095 Upper Harness Supporter 1

6 C201 8057 AC Drive Board 1

7 C203 8135 Noise Filter 1

8 C202 8095 Grounding Harness 1

9 C203 8115 Micro Switch 1

10 C200 3123 Support Plate - Safety Switch 1

11 C200 8116 Ink Detecting Bo~rd 1

12 C203 2112 Safety Switch Bracket 1

13 C203 8096 Lower Harness Supporter 1

14 C203 8334 Power Supply Unit 1

15 C203 812L Power Supply Cord (120V) 1

15 C201 8162 Power Supply Cord (220V) 1

16 C200 3755 Plate Spring 1

17 C203 2030 Board Stud 1

18 C200 2596 Main Board Stud -Long 3

19 5055 080& Main Switch - 125V 10A 1

20 C200 3756 Safety Switch Shaft 1

21 C203 5053 Insulating Sheet 1

22 ;, C203 8088 Flat Cable - Main Controi 1

23 C203 8116 Push Switch 1

2L C203 20L7 Push Switch Bracket 1

25 C203 8202 Master Processing Control Board – LT 1

25 C203 8002 Master Processing Control Board - AL 1

26 C202 2.415 Board Stud 3

27 C203 81L2 Make-up Control Board (SS950) 1

28 C203 81&5 IC - TM12L18AP-20 (SS950) 1

29 C203 80L5 Ic - NPD27C256AD-20 1

30 C203 80L2 Main Control Board 1

31 C203 2031 Main Board Spacer 1

32 C201 2L61 Decal -Main Switch 1

*This part number does not apply in U.S. 57

Index
No. Part No. Description

Q’ty Per
Assembly

33 C203 2L05 Main Switch Cover 1

3.4 C203 800S XC -HN27128AP -20 1

35 C203 800L IC - 28HN27128AP-20 1

36 C203 8005 IC -HN27128AP -20 1

37 C203 2119 Bracket - Power Supply Cord 1

38 C203 2128 AC Drive Board Cover 1

39 C203 2057 Switch Bracket 1

Lo C203 2059 Circuit Braker - Bracket

&l C203 8181 Transformer - 120V/100V 1

&l C201 8152 Transformer - 235V/105V 1

A2 C203 2018 Transformer Bracket

.L3 C203 2131 Transformer Cover 1

LL C203 8192 Main Harness 1

45 C203 8187 AC Drive Harness 1

L6 C203 211L Bracket



“.

Index
No. Part No. Description Q’tY per

Assembly
101 1204 1LL2 Micro Switch

102 OfI33 0060Z Tapping Screw - M3x6 i
103 0951 3006Z Philips Screw With Flat Washer - M3x6

104 0951 LO08Z Philips Screw With Flat Washer - M4x8

105 031L 0120Z Philips Pan Head Screw - M4x12

106 0951 300LZ Philips Screw With Flat Washer - M3x4

107 lf403 0539 Photo Interrupter -EE-sx4s0-P1’
108 0314 0200Z Philips Pan Head Screw - MLx20

109 1107 0389 Fuse - 25A
110 0313 O050Z Philips Pan Head Screw - M3x5

111 0720 O020Z Retaining Ring -M2

112 0701 O030Z Flat Washer - M3

113 0311i O080Z Philips Pan Head Screw - M4x8

11.4 0314 O160Z Philips Pan Head Screw - M4x16

115 0705 OOLOB Bushing - Lx51nM

116 0960 4008Z Flange Head Screw -4x8

117 1107 0485 Fuse - 15A, 125V
118 1106 0101 Cord Stopper (120V)

1lU 11060132 Cord Stopper (220V)

115 11050009 Nylon Cli? - 5N

:21 1107 915L Circuit Breaker - 240V 7A (220V)
121 ilo7 o13f4 Circuit Breaker - 5A (120V)

i21. 0313 OOLOZ Philips Pan Head Screw - M3XI!I

I2j 0701 Oofioz Flat Washer - M4

124 0313 0120Z Philips Pan Head Screw - M3x12
125 0960 3016B Philips Flange Screw - M3x16

126 0951 3020Z Philips Screw With Flat Washer - M3x2

127 0960 5008Z Philips Flange Screw - M5x8

128 0313 0300Z Philips Pan Head Screw - M3x30
129 11050012 Nylon Clip - ION

130 1204 1595 s witch

5?’/4

Index
No. Part No. Description Q’ty Per

Assembly



29. MAIN CONTROL .%$mm ber 15, ’88

DIODEARRAY DIP SWITCH LIIllOE TEST POINT
--

IYUPOL
N(I

II rli[o[
, cMl(l~

cYlo3
Chlo(
rxloj

,

Ir

iNOE1
NO.

..—
NllE1
no,

SYUBflL
NO.

—-

4NDEI
No.

153

—.
IKOE1

#o. HI
SWJOL I liOEl

NO. NO.

Onloo 108
OPS1OI 10?

.—
SYMBOL

NO.

0100
0101
0102

-—.
I!!DEX

NO- 33
SYMBOL IKOEX

NO. NO.

TPIIO 10s
lP1ll 10[
TP112 101

;YMROL SYU80L
NO.

NOEX
NO.

NOEX
NO.

SYMBOL
NO.

HOEX
NO.

SYWIOL SWOCIL
Ho.

W190L
NO.

INllEX
NO.No.

.—
Cloo
Clol
CI02
CI03
CI04

CI05
C[06
[107
CI08
rl [0

..-

—.—
SVIKIL

NO.
——
Icllo
IClll
ICI12
Icl13
Icl14

ICI15
ICI16
ICI17
ICI18
ICI19
.—.-—

NO.

102
105
103
105
10{

——

-.—-
!4CIEI
NO.

-—
133
130
125
126
106

133
112
126

.128
135

. . -..

153
153
156
153
153

153
153
153
153
153

cllI
C112
Ci13
cl14
cl15

l’s
153
153
152
152

153
153
153
153
156

C121
cm
Clzl
C12{
C125

C126
cm
C128
C129
C13U

LEO

151
153
153
155
149

C131
C134
C135
C136
C137

152
154
153
154
153

C143
C144
C145
C146
C147

DAY1OO
OAY1O1
DAYI02
0AYI03
0AYI04

117
I 17

L 117
117
117

116
118
116

TPW3
TPIOI
TPI02
TPI03
7PI04

lot
101
101
101
IOL1

150
153
154
157

157
153
150
149

0103
0104

0105
0106

L0107
0108
D109

116
116

C116
C117
Cllll
C119
C120

153
152

C138
C139
C140
c141
C142

——

153
153
150
150
153

TPI05
TPlffi
TPI07

101
101
101
101
101

C148
C149
C150
c151

oAYlo5
OAY1O6
0AYI07

1:7
117
117

116
1[6
116
118
118

152
153 H_1?108

1?109153

COIL VAII;,.9LERESISTOK
—— -

{E

NOEX sWOL INDEX
Nfl. NO. No.

145 VRIOO 147
142 VRIOI 148
142 !RI02 148
145

03CILLATOR PHMOCOUPLER TRMS15TOR RES!S70R ARXAY

sum.
so.
—-.

ICI(II
Iclo]
ICI02
ICI03
IC104

lclo5
ICI06
Irloi
ICI08
ICI(I9

-.

-—
INlvix

no.

122
136
123
127
[25

131
123
112
112
124

SW(IL
NO.

-. ——
SVUBOL

NO.
SYUBOL

NO.
IIOEX
NO.

—
138
121
137
127
134

132
132
132

NDEX
NO-

143
143
144
146
144

141
142
143
143
146

IC120
IC121
IC122
IC123
IC124

RAY1OO
RAYIO1
RAY102
RAY103
RAV104

RAY105
RAYI136
RAY107
RAY108
R).Y109

RAYI1O
RAYII1
IIAY]12
RAYI13w u--l

Q[02 M
aio3 115
0104 115

IC125
[C126
IC127

TRANSISTORARRAY RESISTOR

SYWOL
NO.

R170
R171
R172
R173
R174

NOEX
NO.

SWOL
NO.El

SYUBOL 1NTIEX
NO. NO.

TAYIOO 113
TAYIOI 113
TAYI02 114

sYmloL
No.

RIM
Klol
Km
Em
BI04

B105
mm
t 107
1103
n103

—
NOEX
NO.

SYIIBOL
NO. B

SYA180L IIIOEX
No. #o.

R201 199
$%202 168

IliOEX
NO.

SYU80L
NO.

INOEX
NO.

STN6UL
no.

INCEX
No.

NOEX
NO.

SVNOOL
NO.

NOEX
Xo.

NOEX
NO.

SYMOOL
NO.

SYKMIL INOEX

t

SYNBOL \NOEX
NO. NO.

U60 193
R161 179
R162 179
?163 167
R164 197

1

R165. i72
R166 175
R167 183
R163 193
R169 179

NO.
.—

R150
K151
R152
R153
R154

NO.

185
176
193
180
pyj

167
197
172
175
183

184
170
172
172
172

200
m
200
200
2f!4J

R11O
Rlll
R1[2
R113
RI14

R115
R116
E117
Ella
T(119

200
2CN3
200
[40
140

IT120
R121
R122
R123
E124

R12S
R[26
R127
R124
Em

140
160
186
189
162

163
165
159
172
160

R130
R131
R132
R133
R134

R135
RIM
R]37
R138
R139

162
194
177
171
201

R140
R141
R142
R143
R!44

194
175
174
187
187

179
181
181
181
16L

R181
R182
RKI
R184
R185

RIM
R187
R[88
R189
R190

160
181
181
191
[89

R191
R192
R193
R194
R195

179
188
188
188
188

140
140
140
140
140

164
192
no
135
lyJ~

X]45
tJ46
K147
R148
B149

163
!87
181
169
169

R155
R156
R157
R158
R159

R175
R176
R178
Rln
if180

-.. —

166
196
179
188
188

..—

160
160
189
180
179

200
200
198
173
178

R196
R197
R198
R159
R200

58



29. MAIN CONTROL BOARD
1ndex

No. Part No. Description
Q’tY Per
Assembly

* C203 80L2 Main Control Board 1

101 1101 0328 Connector Pin Contact

102 1102 2L20 Connector - 3LP

103 1103 0740 Connector - 6P

10L 110~ 1296 Connector - SOP

105 1103 1523 Connector - fIOP

106 llOfI 0342 IC Socket - 28P

107 120L 1324 DIP Switch

108 120L 1326 DIP Switch

109 1400 0100 Transistor - 2SA683

110 lLOO 0282 Transistor - 2SC2308

111 lLOO o&41 Transistor - RN1211

112 1401 0192 IC - AJPA2003C

113 1401 0342 Transistor Array - STA421A

I lL ILO1 OLOO Transistor Array - SLAL060

!15 !401 Oflol Transistor - 2SDI19L

116 1401 0611 Diode- 1S1588

117 lLOI 0807 Diode Array

118 IL02 0110 Diode - V06C

l\9 lf403 0238 Photocoupler - TLP521-1

120 IL03 0558 LED -SEL2I1ORTP3

121 1407 0577 IC -SN7L06N

122 1L07 06L7 IC -TC.402LP

123 IL07 0658 Ic -Tc14051BP

126 1407 080L IC -SN7LLS1L5N

125 1407 0972 IC -HD7&Sf12P

126 1L07 0975 Ic -HD7&07P

127 1L07 1016 IC -I!PD8255AC-5

128 1407 1026 Ic -SN7.4LS373N

129 IL07 !151 IC -D-8085AC-2

130 1L07 115L IC -UPD8279C-5

131 IL07 1919 IC -RIP8155-P2

Index Part No. Description
Q’ty Per

No. Assembly

132 1407 2273 IC -TA8050P

133 1L08 0115 IC -@C339C

13L 1408 0329 IC - MPC358C

135 1408 0L18 IC- PST519A 4

136 IL08 0L71 IC-TCA955

137 1408 05L7 IC-NJM2904S

138 1408 0592 IC - IR3702

139 1503 0028 Ceramic Oscillator - 6MHz

1Lo 1600 1095 Resistor - 120Q l/8W k5%

1.41 16017367 Resistor Array - 330!?

IL2 1601 737L Resistor Array - L.7KQ

1L3 1601 7376 Resistor Array - 10KQ+5% l/8W

1.4L 1601 7377 Resistor Array - 15KQ~5% I/8W

1L5 1601 7378 Resistor Array - 22KQ *5% l/8W

lfJ6 1601 7LOL Resistor Array - IOKQ l/2W

147 1601 81L5 Variable Resistor - 5KQ

IL8 1601 8157 Variable Resistor – 100KQ

IL9 1604 0861 Capacitor - 10gF 50V

150 1604 1366 Capacitor - 100MF 50V

151 1606 0995 Capacitor - IOPF 50V

152 16060997 Capacitor - 1000PF 50V

153 1606 0998 Capacitor - O.OlpF 50V

\ 5L 1606 1636 Capacitor - 0.0022pF 100V

155 1606 1637 Capacitor -0.015gF IOOV

156 1606 1638 Capacitor -0.22MF 50V

157 1606 1640 Capacitor - 0.033pF IOOV

158 1607 0001 Coil - SN-8S-500

153 [611 4102 Resistor - lKQ l/&T *5%

160 1611 4103 Resistor - 10KQ 1/4T f5%

161 1611 4104 Resistor - ICOKQl/4T k5%

162 1611 4113 Resistor - llKQ l/4w+5%

163 1611 L122 Resistor - 1.2KQ l/LT~5%

16L 1611 4123 Resistor - 12KQ l/4T +5%

165 1611 4124 Resistor - 120K12l/4T~5%

166 1611 4[33 Resistor - 13KQ l/LT *5%

59

September 1!5, ’88



Index
No. Part No. Description Q’ty Per

Assembly

167 1511 f.llsl Resistor - 150Q l/LT*5%

168 1611 4152 Resistor - 1.5KQ l/LT~5%

169, 1611 f1202 Resistor - 2KQ l/LTi5%

170 1611 4203 Resistor - 20KQ l/LT

171 1611 4221 Resistor - 220Q l/LTt5%

172 1611 L223 Resistor - 22KQ l/LT *5%

173 1611 4241 Resistor - 2LOQ l/LT *5%

17L 1611 L2L2 Resistor - 2.LKQ I/LTt5%

175 1611 L2L3 Resistor - 2LKQ l/4T 55%

176 1611 L2LL Resistor - 240Q l/LTf5%

177 1611 4302 Resistor - 3.OKQ l/LT *5%

[7a 1611 .L330 Resistor - 330Q I/LT*5%

179 1611 L332 Resistor - 3.3KQ l/LT*5%

180 1611 L33L Resistor - 330KQ l/4T*5%

181 1611 L361 Resistor - 360Q l/LTt5%

182 1611 L362 Resistor - 3.6KQ l/LW

183 1611 4392 Resistor - 3.9KQ l/4T*5%

181.4 1611 L393 Resistor - 39KQ l/4T*5%

185 1611 L432 Capacitor -L.3Q l/4W

186 1611 L470 Resistor - 47Q l/LT *5%

187 1611 LL71 Resistor - 470Q l/LTk5%

188 1611 LL72 Resistor - L.7KQ l/LT*5%

189 1611 f4L73 Resistor - 47KQ l/LT +5%

190 1611 L513 Resistor - 51KQ l/4T

191 1611 L51L Resistor - 51OKQI/&T*S%

192 1611 L562 Resistor - 5.6KQ l/.LTf5%

193 1611 4683 Resistor - 68KQ 1/4T *5%

19L [61[ 4752 Resistor - 7.5KQ l/LW *5%

195 1611 fJ822 Resistor - 8.2KQ l/4T t5%

196 1611 L823 Resistor - 82KQ l/LT *5%

197 1611 .L82fJ Resistor - 820KQ

198 1611 6102 Resistor - lKQ l/2T +5%

199 1611 6222 Resistor – 2.2KQ l/2T *5%

200 {611 6331 Resistor - 330Q l/2T

20 I 1611 6361 Resistor - 360Q l/8T *5%

59A

[ndex
No.

Part No. Description
Q’ty Per
Assembly



30. MASTER IPROCESSING CONTROL BOARD %ptember

DIPSWITCH

SYMBOL[ INDEX‘~ IXDE1/

+

\ K1NO. \ NO. . No. /

C460 ~ “ 140 m400 ~ 109 ~
C461 ! 140 I I

C462 1 140
C463 140
C464 I 140 i

15, ’88
CONNECTOR CAPACITOR

SYUBOL
NO.

3YU80L
NO.

C!(401
cN402
CN403
CIW4
cli405
CN406

INOEX
No.

139
140
140
149
140

138
138
140
136
140

[NOEX
NO.

INOEX
NO.

106
107
102
104
105
103

INOEX
No.

114
114
114
114
127

114
123
123
132
122

SYMBOL
NO.

C400
C401
C402
C403
C404

C405
C406
C407
C408
C409

SYMBOL
NO.

SYMBOL
NO.

C430
C431
C432
C433
C434

C435
C436
C437
C438
C439

SYMBOL
NO.

IC439
IC440
IC441
1C4’42
IC443
IC444
IC445
IC446
IC447

(IC)
(Socket)

SYNBOL
Ho.

R431
R432
R433
R434
R435

R436
R437
R438
R439
t:~~

al

INOEX
NO.

INOEX
NO.

[NDEX
NO.

SYMBOL
!40.

—.

C440
C441
C442
C443
C444

C445
C446
C447
C448
C449’

SYMBOL
NO.

[!iOEX
No.

SYUBOL
!10.

1
140
141
141
140
140

140
140
140
140
140

—-

INOEX
NO.

136
135
137
139
139

140
140
140
140
140

C41O
C411
C412
C413
C414

C415
C416
C417
C418
C419

C420
C421
C422
C423
C424

C425
C426
C427
C428
C429

140
140
140
140
140

140
140
140
140
140

140
140
140
140
140

140
140
140
140
140

142
140
140
140
140

140
140
140
140
139

c.i50
C451
C452
C453
C454

C455
C456
C457
C458
C459 __LlC465 140

C466 140
C467 140
C468 140

lC TESTPOINT

II

SYMBOLINOEX
NO. NO.

TP400 101
TP401 101
TP402 101
TP403 101

.—
SYMBOL

!10.
[NOEX

NO.
SYMBOL

!/0.

IC41O
IC411
IC412
IC413
1C414

IC415
IC416
1C417
IC418
IC419

INOEX
NO.

SYMBOL
Ho.

lNOEX
NO.

SYMBOL
HO.

IC429
IC430
IC431
IC432
1C433

IC434
1C435
IC436
IC437
1C438

[NOEX
NO.

SYNBOL
NO.

K
SYMBOLINOEX

NO. NO.

IC467 124
IC468 124
IC469 124
1C470 111
IC471 124

1C472 126
IC473 112

1C400
IC401
1C402
1C403
IC404

]C4C15
IC406
IC407
1C408
1C409

116
129
129
119
113

131

K
124
116

IC420
IC421
1C422

(It)
(Socket)
1C423
IC424
IC425
lc426
1C427
IC428

116
128

3
108
124
122
126
122
126
117

126
116
126
112
126

112
126
112
126
121

1

NOEX
NO.

148
148
148
145
145

145
145
150
148
14E

114
120
126
112
126
121
126
114

2
108

lc448
(It)

(Socket)
IC449
1C450
1C451
1C452
1C453
IC454
IC455
IC456

IC457
1C458
IC459
IC460
IC461

IC462
IC463
IC464
1C465
IC466

124
124
111
124
112

116
118
130
125
112

1
108
112
110
112
120
120
124
112
124

RESISTOROSCILLATOR

HOEX
NO.

la
148
148
148
148

148
148
148
148
148

H--
SYU80L IHOL?X

NO. NO.

0SC400 133
0SC401 134
ISYWOL

NO.

R400
R441
R403
R404
R405

‘HOE%
NO.

SYMBOL
NO.

NOEX
NO.

SYMBOL
NO.

SYM80L
NO.

R441
R442
R443
R444
R445

R446

NOE1
NO.

145
144
147
145
145

143

144
144
144
149
149

148
148
148
148
148

R411
R412
R413
R414
R415

R416
R417
R418
R419
R&O

146
148
148
148
148

148
14:
148
144
145

R421
R422
R423
R424
R425

R426
R427
R428
R429
R430L

R406
R407
R408
R409
R41O



30. MASTER PROCESSING CONTROL BOARD Septernbw 15, ’88

I dex
Part No. Description Q’ty Per

No- Assembly

.$. . ‘C203 132c2 ~iaster Processing con~ro~ Board - LT 1

4-. C203 8002 Master Processing Control Board - AL 1
~ C203 EOOL IC - 28HN27128AP- 20 1

2 IC2038005 [C - HN27128AP-20 1

3 C203 8006 IC -HN27128AP -20 1

101 1101 0328 Connector Pin Contact

102 I102 2301 COnnector - LOP

103 1102 3L81 Connector - 26P

10L 1102 3672 Connector - 26P

105 1102 3859 Connector - 20P

106 1103 0698 Connector - 9P

107 1103 0755 Connector - SOP

108 11OL 0413 Connector - 28P

109 120L 15L3 DIP Switch

110 1L07 1599 IC - SN7LE.153NS

111 IL07” 1600 IC - SN7LLS2.LLNS

112 lL07 1605 m.- sN7LM157Ns

1L3 1L07 17.L[ IC - SN7LLS32NS

IIL 1407 17L6 IC - SN7LLS2.LO!JS

115 1.!I07 18L6 [C -SN7fILSL2U

I udex Part No. Description
Q’ty Per

No. Assembly

116 1L07 1880 Ic -SN7LLSOLNS

117 1L07 1882 IC -SN7fJLS373NS

118 1L07 1957 IC -SN7LLS283NS

119 lLo7 198L IC -SH7fJ~123tiS

120 1407 2010 IC-HM626LFP - 10

121 1407 2052 Ic -sN7LLs7f4ANs

122 lfI07 2081 IC - SN7fIIJ308NS

123 1L07 22L7 IC -SN7LLS164NS

12fl 1L07 22L9 Ic -SN7LLS174NS

125 1.L07 2253 Ic -sN7f4Ls393Ns

126 1407 23.L7 IC - SN7LLS161NS

127 IL07 2510 IC -UPD78C1OG

128 lL07 2702 IC -MSM82C55A - 2RS

129 lft07 2703 IC -MSM82C54 - 2RS

I 30 If407 2725 Ic -sN7f.lLs51Ns

131 lft07 2727 IC -SN74LS258NS

132 1L08 0L08 IC- PST518A

133 1503 0070 Ceramic Oscillator - IOMNZ

13L 1503 0271 Oscilator - csA6.9omoll

135 160L 1988 Capacitor - 10MF50V

136 1604 1989 Capacitor - lMF 50V

137 160L 1993 Capacitor - 100MF25V

138 1605 0306 Capacitor - 27PF 50V

139 1605 0.L91 Capacitor - 230PF 50V

1Lo 1606 1139 Capacitor - O.OIPF k20%

lL1 1606 1L55 Capacitor - L70PF 25V

1L2 1606 1537 Capacitor - 1000PF 50V

143 1610 0031 Resistor - 47Q I18W

]!,Ll 1610 00L9 Resistor - .L70Q l/Wd t5%

1L5 1610 0053 Resistor - lKQ l/8W k5%

146 16100061 Resistor - 2.2KQ l/8W f5%

IL7 1610 006L Resistor - 3KQ l/8W ?5%

1L8 1610 0067 Resistor -L.7KL! l/8Wt5%

1.L9 1610 0089 Resistor - 100KQ l/8W t5?6

150 1610 0107 Resistor - IMQ l/8W t5%

61



31. MAKE–UP CONTROL BOARD (SS950) September 15, ’88

COIL RES[ST’3RARRAY

\ SYMBOL; [NOEX
I

~. ;; - pjm
,y ml r p,~ m,ls:!~j!

F ‘

SYMBOLINDEXI / SYMBOLlNOEX

‘o- i ~o-
~ ~co21i 123 [C031 IC041 109 [C051 109 [Pool

[C022 ~ 123 Ic032 ‘ fC042 112 1C052 112 “ 102 ‘
I

I

.L J

102 RAYO02 125
\ 1C023 j 119 IC033 118 IC043 ~ 121 [C053 112 [PO02

}: L ‘:; ~

RAYO03, 125 I
[C024 t 120 [C034 110 ‘ [C044 117 IC054 110
[C025 107 [C035 109 IC045 110 [C055 117 I?003

102
t [C026 ] 110 [C036 u; ~ ;:~ 111 [C056 117
~ IC027 [ 110 [C037 112 I \[C057 116 [PO04 101
I lC028 i 113 [c038 109 - [C048 108 I 1 [C058 116 I 102
I [C029 i 105 1C039 ~ 106 IC049 107 [C059 ! 109 IPO05 101
[ IC030 i 115 i I 1C040 I 109 ] IC050 , 109 102

62



September 15, ’88

b

I rdex
Part No. Description . Q’ty Per

No. Assembly

* C203 81.42 Make-up Control Board 1

I C203 81L5 IC -TFU12L18AP -20 1

63

Index
Nd. Part No. Description Q’ty Per

Assembly

101 1101 0328 Connector Pin Contact

102 1102 3L82 Connector - 26P

103 11OL 0412 Socket - 28?

10.4 120L 1L80 DIP Switch

105 1407 0536 Ic -SN74LS51N

106 IL07 0538 ?C -SN7LLS20N

107 1L07 0539 IC - SN74LS04

108 1L07 05.L2 IC -SN7.LLSOO

109 IL07 0610 IC -SN7LLS32N

110 1L07 061fI IC -SN7.LLS74N

111 1L07 0617 IC -SN7LLS02N

LIZ lfi07 0621 IC -SN74LS08N

.113 IL07 0623 IC -SN7LLS175N

114 . 1.L07 0697 IC -SN7LLS86N

115 1L07 0700 IC - SN7LLS17LN

116- 1L07 0711 IC - 7LLS151N

117 14070760 IC -SN74LS14N

118 1407 0763 IC - SN7LLS125AN

119 1.L07 0774 Ic -SN74LS393N

120 1L07 oal~ IC -SN7LLS139N

121 IL07 0816 IC - SN7LLS157N

I22 IL07 1558 Ic -HM6168HP -70

123 IL07 1675 IC-UPDL1256C- 15

1Z& IL07 2697 IC -HD74LS152P

125 1601 737L Resistor Array - 4.7KQ

126 1604 173L Capacitor - IOOAF25V

127 1606 0998 Capacitor -0.Ol~F 50V

I28 1607 01.LO Coil - SBC-05

.

—



—

7SYMBOL
No.

September 15, ’8832. A/D CONVERSION IWARD

CAI’ACITOR

7
SYMBOL

NO.

I fI\k’EClllR

\OEX
10.
____

107
10s
103
102
Iofi

104
105
109

SYMBOL[NllEX
NO.

-—

158
158
158
158
152

sYluN1l.
NO.

C640
C641
C642
C643
C644

C645
C646
C647
C648
C649

INOEX
NO.

——

158
157
158
152
158

158
152
152
152
158

SYMBOL
NO.

NOEX
NO.

157
152
158
158
158

152
158
149
158
158

SYMBOL
NO.

INOEX
No.

SYM811L
NO-

[NOEX
NO.

SYMBOL
NO.

.—

C!ifjo[
r!ifiljz
CN6!J3
CN604
CN505

rN606
CN607
CN608

[NOIH
Ml.

151
158
158
[58
154

158
154
158
155
158

SYMBOL
NO.

NOEX
NO.

INOEX
NO. NO.

152
152
158
152
158

158
158
158
152
161

C670
c671
C672
C673
C6i4

C675
C6?6
C677
C678
C679

C600
C601
C602
C603
C604

C605
C606
c607
C608
C609

C61O
C611
C612
C613
C614

C615
C616
C617
C618
C619

151
158
158
158
158

152
158
148
152
158

c620
C621
C622
C623
C624

C625
C626
C627

156
158
158
158
152

158
158
158

c630
C63L
C632
C633
C634

C650
C651
C652
C653
C654

C655
C656
C657
C658
C659

C660
C61il
C662
C663
C664

C665
C666
C667
C668
c669

154
159
158
158
158

158
[53
158
158
158

C635
C636
C637
C638
C639

158
158
158
152
152E-u!

OIOOE Ic

SYMBOLINOEX
NO. NO-

C710 158
C711 158
C712 158
C713 158

.

SYMBOL
NO.

.—

D61O
0611
0612
0613

NDEK
NO.

- -—

153
196
196
!53

196

1!36
158
158
158
153

1
INOEX

NO.
-.——

115
115
115
115

INDEX
NO.

— —.

138
122
126
129
127

144
135
130
124
129

SYMBOL
No.

——

1C620
IC621
IC622
1C623
lC624

IC625
IC626:
1C627
IC628
IC629

~

SYMBOL
NO.

C680
C681
c682
c683
cF184

C685
C686
C687
C688
C689

SYMBOL
NO.

———

C690
c691
c692
c693
c694

C695
C696
C697
C698
C699

NOEX
N(I.

—..—.

196
158
196
158
151

[58
158
160
158
158

SYMBOL
No.

cm
C701
C702
C703
C704

C705
C706
C707
C708
C709

NOEX
NO.

SYMBOL
NO.

NDEX
NO.

SYMBOL
NO.

INOEX
NO.

SYMBOL
NO.

NOEX
NO.

0600
0601
0602
0603
0604

0605
0606
0607
D608
0609

115
115
115
115
115

1[5
115
115
115
115

1C600
IC601
[C602
1C603
IC604

IC605
IC606
IC607
IC608
IC609

137
132
123
134
120

131
139
134
133
131

lc610
IC611
Ic612
IC613
IC614

Ic615
IC616
IC617
IC618
[c619

139
140
136
133
139

141
130
133
140
127

-

150
196
158
158
196

196
158
158
158
158

TRANSISTOR RESISTOR

<

INOEX
NO.

112
114
112
114
113

111
110
114

El
SYM80L INGEX

NO. NO.

9610 114
Q611 112
a612 113

SYMBOLINOEX
NO. NO.

T

R641 191
R642 163
R643 183
R644 180
R645 180

R646 163
R647 163
R648 180
R649 180
~651 163

NDEX
NO.

SYMBOL
NO. 1-

sYlOIOL
NO.

R631
R632
R633
R634
R635

R636
R637
Rli38
R(;39
W}.f!l

SYMBOL
Ho. o

——

[C630
IC63i
IC632
lC633
lC634

IC635
IC636
IC637
IC638
fC639

INOEX
NO.

SYMBOL1NOEX
NO. NO.

IC640 1lx
lC641 119
IC642 129
IC643 129
IC644 118

IC645 1i9
IC646 141
IC647 123
IC648 145
IC649 143

SYMBOL
NO-

SVilBOL
NO.

IWOEX
Ho.

——

172
172
172
172
172

170
170
170
170
170

SYMBOL
NO.

HOE%
NO. NO.

133
118
121
130
125

118
128
129
129
124

0600
Q601
QW
mo3
Q604

Q605
a606
Q607
0608
9609

R600
R601
R602
R603
R604

R605
R606
R607
R608
R609

R610
R611
R612
R613
R614

R615
R616
11617
R618
R619

183
180
163
183
190

183
180
180
180
163

R620
R621
R623
R624
R625

R626
R627
R628
R629
R630

185
187
184
172
179

172
172
182
176
1!38

—..

.191
190
177
185
189

169
169
169
169
169

114
114 I

64



NI!EX
NO.

4
NO.

R671
R672
R673
R674
R675

R676
R678
R679
R680
R681

1INDEX
No.

-

163
164
164
164
164

164
172
164
162
172

INDEX
NO-

SYUBOL
NO.

R682
R683
R684
R685
R686

R687
R688
R689
R690
R691

NOEX
NO.

17?

172
162
172
172

172
172
172
172
181

SYMBOL
NO.

R692
R693
R694
R695
R696

R697
R698
R699
R700
R701

INOEX
NO.

172
170
170
170
170

170
179
168
172
171

SYMBOL
NO.

R702
R703
R704
R705
R706

R707
R708
R709
R710
R711

NOEX
NO.

146
170
146
146
146

146
172
178
173
202

SYMBOL
NO.

R712
R713
R714
R715
R716

R717
R718
R719
R720
R721

INOEX
NO.

189
172
193
201
195

188
186
183
202
189

SYMBOL
NO.

R722
R723
R724
R725
R726

R727
R728
R72Y
R730
R731

SYMBOL
NO.

R732
R733
R734
R735
R736

R737
R738
R739
R740
R741

INOEX
NO.

172
183
162
164
172

163
174
164
172
183

;YUBOL
NO.

.——

R651
R652
fi653
R654
R655

R656
R657
R658
Rfi59
R660

INOEX
No.

163
163
163
175
172

163
180
180
169
169

SYMBOL
NO.

175
167
167
197
174

172
172
175
162
162

194
183
192
162
172

162
162
162
162
172

R661
R662
R663
R664
R665

R666
R667
R668
R669
R670

TESTPOINT TIIERUISTI’IRVARIABLE RESISTOR ZENER DIOOE

NOEX

I

SYMBOLINOEX SYMBOLINOEX SYMBOLlNOEX SYMBOLINDEX
NO. NO. No. ; No. No. NO. NO. NO. NO.

SYMBOLlNOEX
NO. NO.

SYMBOL
NO.

R742
R743
R744
R745
R746

R747
R748
R749
R750
R75[

NDEX
NO.

SYMBOL
NO.

177
180
163
191
183

183
188
172
199
191

X752
R753
R754
R755
R756

R757
R758
R759
R760
R761

163 II R762 200 TP600
191 R763 185 , TP601 l;;~lb!!!-wll.x!wzlu

WA



32. A/D COlWE?3SiON BOARD

Index
No. I Part No. I Description I Q’ty Per

Assembly

* C203 80L2 A/D Conversion Board

10I

102

103

lofl

105

106

107

108

109

110

111

112

113

llL

I 15

116

117

118

I 19

120

121

122

123

12L

125

126

127

128

129

130

131

132

1101 0329

1102 08f+5

\loz 0903

11020905

11020913

11020915

1102 285fJ

1102 3822

1103 1726

lLOO 0098

ILOO 0163

lLOO 0382

ILO1 0200

lLOI 0298

lfJOl 0835

1L02 0833

ILO.4 0165

1L07 122fl

lflo7 1315

lfJ07 1605

lf407 1610

1407 1723

1L07 17fJ6

1.407 1783

IL07 1813

1407 19f49

1L07 1880

IL07 1935

1407 2052

lf407 2081

lfI07 2249

1407 2339

Connector Pin Contact

Terminal - 3P

Terminal - LP

Terminal - 5P

Connector - 9P

Connector - 10P

Connector - LOP

Connector - 20P

Connector - 4P

Transistor - 2SA950Y

Transistor - 2SC2120 - Y

Transistor - 2SA1037KR

Transistor - 2SD633

Transistor - 2SC2712YTE85L

Diode - 1SS190

Zener Diode - 1236

Thermistor - 203CT -.4

IC - DSO026CN-8

Ttlic -HD7LLS86FP

m,- sN7fLs157Ns

IC - SC7407

IC -TC4052BF

IC - SN7fJLS2f+ONS

[C : SN7.4LS02NS

IC - SN7LLS11NS

IC -MS52672P

Ic - sN7fILsol!lNs

Ic -Tcflo66BF

Ic - SN7LLS7UUW

IC - St47f&S!)8NS

Ic - SN7LLS17.4NS

m,- IC -S~7f&j2&lNS

1

’65

September 15, ’88

—— .- ——. . -.-—. .— .

1ndex
Part No. Description

Q’ty Per
No. Assembly

133 1L07 23L7 IC -SN7LLS161NS

13.L IL07 2348 IC -TCft051BF

135 1407 2700 [C - SN7U!5137NS

136 lf407 2701 IC -UPD436LG - 10L

137 1408 0322 Ic - DAC0800LCN

138 1408 0&08 IC - PST518A

129 1.408 0526 IC -HA3-2525-5

1’40 1408 0562 IC - gPC4082G

lLl 1408 0565 IC -~PC311G

IC2 1408 060fI IC - APC393G

lfJ3 1408 0684 IC - S17500A

lul 1408 0685 Ic - MPc81ftG

145 1408 0686 IC -MPD555G

146 1600 126L Resistor - IQ *!O%5W

147 1601 8145 Variable Resistor - 5KQ

148 1604 198L Capacitor - lMF 16V

1.!L9 160fI 1985 Capacitor - L.7MF 25V

150 160L 1986 Capacitor - 220MF 50V

151 160fJ 1987 Capacitor - lL7MF50V

152 160fI 1988 Capacitor - IOMF50Y

153 160L 1990 Capacitor - 33MF 35V

154 160L 1991 Capacitor - 47MF 25V

155 160fI 1992 Capacitor - 100MF 10V

156 16050276 Capacitor - 10PF 50V

157 1605 0365 Capacitor - 3PF 50V

158 1606 1139 Capacitor - O.Ol,uF i-20%

159 1606 1453 Capacitor -0.lpF 25V

160 1606 1692 Capacitor - O.OIMF 50V

161. :606 1693 Capacitor - 0. IMF50V

162 1610 0017 Resistor - 10Q l/8T *5%

163 I61O 0025 Resistor - 22Q l/8k/k5%

16L 16100033 Resistor - 68Q l/8T~5%

165 1610 0035 Resistor - 100Q l/8W ~5%

166 16100036 Resistor - 11OQ l/8W k5%

167 1610 0039 Resistor - 150Q l/8Wit5%



Index Part No. Description
Q’ty Per

No. Assembly

168 1610 OOL6 Resistor - 300Q l/8W

169 i610 00~7 Resistor - 330Q l/8W 55%

I70 1610 OOfA9 Resistor - k70Q l/8W *5%

171 1610 0051 Resistor - 680Q l/8W+5%

172 16100053 Resistor - lKQ l/8Wk5%

173 16100055 Resistor - 1.2KQ 1-8W *5%

17fb 1610 0060 Resi tor - 2.OKQ l/8T*5%

175 16100061 Resistor -2.2KQ l/8W 25%

176 16100062 Resistor - 2.fJQ l/8Wk5%

177 1610 O06L Resistor - 3KQ l/8Wi59$

178 16100065 Resistor - 3.3KQ l/8wi5%

179 1610 0066 Resistor - 3.9KQ l/8W 25%

180 16100067 Resistor - .4.7KQ l/8W *5%

18[ 16100069 Resistcir - 6.8KQ l/8W*5%

182 16100070 Resistor - 8.2KQ l/8T*5%

183 16100071 Resistor - 10KQ :/8Wk5%

184 16100072 Resistor - lKQ l/8Tf5%

185 16100075 Resistor - 15KQ l/8W*5%

186 16100077 Resistor - 18KQ l/8Wf5%

187 16100078 Resistor - 22KQ 1/8W*5%

188 1610 Of379 Resistor - 22KQ 1/8W*5%

189 161O 0080 Resistor - 24KQ l/8T*5%

190 16100081 Resistor - 271QQ l/8W k596

191 16100085 Resistor - L17KQl/8W *5%

192 16100090 Resistor - 11OKQ l/8W

193 1610 0091 Resistor - 120KQ l/8W 55%

19fl 1610 O09L Resistor - 160KQ l/8W

195 16100095 Resistor - 180KQ l/8W *5%

196 16100286 Capacitor - 100@F 50V * 5%

197 1610 0512 Resistor - 6.2KQ l/8Tk5%

198 16100513 Resistor -5. IKQ l/8T *5%

199 1610 06L9 Resistor - 620Q k5% l/8W

200 1610 0652 Resistor - 3.6KQ *5% l/8W

201 16100666 Resistor - 620KQ +5% l/8W

202 16100851 Resistor - .4.3KQ I/8W

65A

ndex
Part No. Description

Q’ty Per

No. Assembly

I



33. THERMAL HEAD DRIVE BOARD September 15, ’88

COXhECTOR CAPACITOR

i SYUBOL~1$’OEX; i SYMBOLi l!iOEX

O1ODE ZE$ER0100E Ic

SYMBOL\ 1!iOEX
w. I so.

lSOEX\
so. 1

lNOEX
so.

SYMBOL
10.

C700 : 126CN701 : 103 ~
Cs702 ~ 104 1
Cs703 : 106 ~
c!i704 ! 105 I
CN705 102

Ic700 i 123 ! ! IC71O 119 !
117 ‘
113 [
113
113

119 ~
113
113
113
118

C?lo ! 128 115
114

114
121
120

120
120
120
120
120

Ic720
1C721
1C722
lL723
1C724

[C725
[C726
IC727
1C728
IC729

[?01
C702
CT03
C704

C711
C712
C713
C714

C715
C716
C717
C718
C719

128
128
128
128

128
128
128
128
128

IC701
1C702
[C703
IC704

1C705
IC706
IC707
1C708
IC709

124 I
119
117
119

J

121
111
li6
122
112

IC711
IC712
IC713
1C714

1C715
1C716
IC717
IC718
IC719

127
128
128
128

128
128
128
128
128

‘ C705

LC706
C707
C708
C709

RESISTOR TESTPOINT

W
1. !iO. \

TRANS1STOR

INOEX
w.

SYMBOL
NO.

lWEX
NO.

SYMBOL
Yo.

INOEX
No.

SYMBOL
No.

iNOEX
No.

TP?I)O 101 I
TP701 101

125
125
125
125
125

130
130
130
130
130

R71O
R712
R713
R714
R715

R716
R717
R718
R719
R720

130
133
133
133
133

133
133
133
133
131

R721
R722
R723
R724
R725

R726
R727
R728
R729
R730

131
131
131
131
130

130
131
131
131
131

R731
R732
R?33
R734
R735

R?36
R737

132
133
133
134
130

135
131

I R705

R706
R707
R708
R709



33. THERMAL HEAD DRIVE BOARD Septem&er 15, ’88

r
!miex I 1

NO. ! Part NIJ. Description Q’ty Per
Assembly

+ ~C203 8022 Thermal Head Drive Board I
I

I
!

101 1101 0328 Connector Pin Contact

67

Index
No. Part No. Description Q’ty Per

AssembLy

102 11020915 Connector - 10P

103 1102 1039 Connector - 4P

10L 1102 2300 Connector - 26P

105 1102 3100 Connector - 30P

106 1102 3858 Connector - 20P

107 1.4000382 Transistor - 2SA1037KR

108 1601 0200 Transistor - 2SD633

109 lLO1 oii35 Diode - 1SS190

110 lf402 0833 Zener Diode -.1236

Ill IL07 1595 IC - SN7LLS1LNS

112 1407 1600 IC - ShJ7.4LS2L4NS

113 IL07 1605 m,- SN7.4LS157NS

114 1LC7 1741 IC - SN74LS32NS

115 lf407 1746 Ic - SN74LS2LONS

116 1L07 1880 Ic - SN7.6LSOLNS

117 1407 2081 IC - SN74LS08NS

118 1L07 2203 Ic -MPD4311C -35

119 1L07 2250 Ic- SN75LS175NS

120 1407 23L7 IC - SN74LS161NS

121 1407 255L IC - SN7LL?i596NS

122 1407 2726 Ic - SN74LS155NS

123 1408 068L IC - S17500A

12L 1408 0686 IC -MPD555G

125 1600 1264 Resistor - lQ k10%5W

126 160L 1986 Capacitor - 220MF 50V

127 1604 1991 Capacitor - L7MF25V

128 1606 1139 Capacitor -0.OlgF *2096

129 1606 1692 Capacitor - O.OIMF 50V

130 16100046 Resistor - 300Q I/8W

131 16100049 Resistor - L70Q l/8Wk5%

132 16100051 Resistor - 680Q l/8W+5?6

133 16100053 Resistor - IKQ l/8W +5%

13L 16100066 Resistor - 3.9KQ l/8W *5%

135 16100069 Resistor - 6.8KQ l/8W *5%

136 1610 0286 Capacitor - ~OO#F50V t 5%



34. POWER SUPPLY UNIT

DIOOE COhHECTOR

September 15, ’88

[c CAPACITOR
!, I

~ SY;fL ~[N{;:

I
\ Clll ; 1s0

C112 ; 155
C113 I 149
CIL4 157
C115 159

C201 . 164
C202 163
C203 163
C205 150
C206 150

SYMEOLl!iOEX
Xo. Yo.

C207 ! 150

SYMBOL
!iO.

CN501
CN502
CN503
CN504
CN506

(P101)
CN507
CN51O

lNOEI
!0. !!!.25

B101 I 104
B102
B103 I ;~
B104 104
BI06 104

BI07 104
BI08 104
B109(2) 104
BIIO 104

I ! ! ,,

IEW
\ 0202 \ 122
, 0203 ~ 12?

0209 118
0213 \ 121
0214

I
125

107
105
111
106
109

112
110
108

!33 \ ~ CI02 j 160
133 I 1 C103 166
131 i C1OA 166

- C105 160

L

C106 ~ 148
C107 148
C108 148
C109 148
Cllo i48

C209
C210
c211
C215

C216
C217
C218
C225

150
165
165
154

162
160
153
152

; 0103
I 0104
‘ 0105

0106
i ;;;

0109
0201

122
126
126

123
123
118
118
119

0215 122
0216 122
0217 122
0218 122
0219 122 P!-.P!

FUSE RECTIFIERRES1STOR TRANSISTOR

I
1 SYMBOL! I!iOEX
\ XO. \ NO.

E

0101 117
9102 t 117
Q103 116
Q201 [ 115
a202 115

~204 ~ 114

[NOEX
No.

156
i56
147
157
151

165
156
156
147
157

SYMBOL
No.

R101
RI02
R103

<

[!iOEX
No.

134
143
173
136
136

SYHBOL
Yo.

R229
R2;0
R247
R248
R250

-kRC101 128
RC21J11 120
RC202 ~ 124 ,

SYMBOL
so.

C235
C236
C237
C238
C239

C240
C241
C242
C2i3
C244

NOEX
NO.

SYMBOL
!iO.

C245
C246
C247
C248
C249

C250
C251
C252
C253
C254

COIL
i I

[NOEX
No.

158
158
146
146
165

156
147
157
151
165

170
170
171
171
140

RI04
R105

RI06
R107
R108
R109
R11O

I R251
[ R252

R253
R254

\ R255

SPACERHEATSINK THERMOSTAT TR[AC TRANSFOFWER
i

SYMBOLi lNOEXI i SYMBOLI [NOEX\ I SYKBOL i [NOEXi
NO. I !iO. \ \ !iO. Ilo.11 SO. po+

TIOO
T101 qu [;j] ! ::; !

T102 14; (Q103) / 101 !
TI03 6’ L

T105 5
I I

/TI07~11
t

68



34. POWER SUPPLY UNiT

Imlex
No. Part No. Description

Q’ty Per
Assembly

* C203 833L Power Supply Unit 1

I C200 8311 Transformer 1

2 C200 8313 Radiation Plate 2

3 C203 8315 Transformer - El – 60 1

.4 C203 8316 Transformer - El - LO 1

5 C203 8317 Transformer - EI - 22 2

6 C203 8319 Transformer 1

7 C203 8320 Coil 1

8 C203 8320 Thermostat 1

9 C203 8330 Induction Coil 1

101 100L 0163 Insulator - FL022

September 15, ’88

Index Part No. Description
Q’ty Per

No. Assembly

102 1004 0165 Spacer - PTS-3

105 11020995 Connector - 2P

106 1102 1039 Connector - LP

107 1102 l19fI Connector - 3P

108 1102 1258 Connector - 2P

109 11023906 Connector - IOP

110 11023907 Connector - 8P

111 1103 1390 Pin Header - 6P

112 1104 0496 Fuse Holder

113 1107 0253 Thermofuse - 109”C

llL 14000291 Transistor - 2SA102O

115 lLOO0296 Transistor - 2SC2655-Y

116 1401 03fb5 Transistor - 2SC3520

117 lLOI 0.L75 Transistor - 2SC3058

118 lLO1 0822 Diode - 1SS137

119 1L02 0110 Diode - V06C

120 14020288 Rectifier - S2VB1O

121 1402 085L Diode - 20V 1A

122 1L02 0517 Diode - 10DF2

123 14020534 Diode - 10DF6

124 1L02 0625 Diode - S1VB1O

125 14020742 Diode - SB80-05H

126 14020837 Diode

127 IL02 0838 Diode - c60Pf.JoFE

128 14020839 Rectifier -KBPC35

129 lLOfI 0108 Varistor

130 IL05 0198 Triac - FSM30Cf.I

131 1408 026L IC- @C7812H

132 1408 057L [C - @C7815H

133 1408 0612 IC - AN78M12

13L 16000336 Resistor - 47KQ 2T~5%

135 1600 1268 Resistor - 390Q 5Tk5%

136 1600 1269 Resistor - IOQ 3T k5%

137 1600 1270 Resistor - 3KQ 5T k5%

138 1600 1271 Resistor -6.2Q 10T*1O%



Imiex
Part No. Description

Q’ty Per
N(J. Assembly

139 1600 1272 Resistor - 33KQ 3T *5%

1LO 1600 1273 Resistor - 33Q 3T k5%

IL1 1600 127L Resistor - L3Q IT *5%
1~~ 1600 1275 Resistor - 30Q lT *5%

lf43 1600 1276 Resistor - L7Q 2T k5%

lflL 1600 1277 Resistor - 33Q 2T *5%

I&s 1600 1291 Resistor - 0.003Q 7T*5%

lf46 160fI 1200 Capacitor - 1000PF 10V

1/47 160L 12LL Capacitor - .L7PF 25V

1L8 160L 1827 Capacitor - 1000PF 35V

1L9 160L 1968 Capacitor - 470PF 200V

150 160L 1996 Capacitor - 3300gF 35V

151 160L 1997 Capacitor - 10MF50V

152 160L 2001 Capacitor - 220pF 25V

153 160L 2002 Capacitor - 470pF 25V

15L 160L 2003 Capacitor - 1000~F 35V

155 1605 033fI Capacitor - 1000PF 2KV

156 1605 0487 Capacitor - 2200PF 500V

157 1606 0217 Capacitor -0.lAF 25V

158 1606 1016 Capacitor - 1000PF 500V

[59 1606 1017 Capacitor -0.OlgF 500V

160 1606 1121 Capacitor -0.lgF 25V

i 60 1606 1056 Capacitor - O.lgF 50V

162 , 1606 1695 Capacitor -0.33PF 50V

163 1606 1696 Capacitor -0.OlpF 630V

16fJ 1606 1697 Capacitor -0.0033pF 50V

165 1606 1698 Capacitor - l~F 63V

166 1606 1700 Capacitor -0.IPF 125V

168 1607 0315 Coil - SC-10-2OO

168 1607 0106 Coil - SBC-33

170 1611 4102 Resistor - lKQ l/LT+5%

171 1611 6100 Resistor - IOQ l/2W

172 1602 02L0 Resistor - lKQ IW

173 1600 1016 Resistor - IOQ IT f5%

174 1107 OL85 Fuse - 15A. 125V

69A

index I Part No.No. 1 I Description I Q’ty Per
Assembly



35. AC DRIVE BOARD September ?5, ’88

& ‘0”[
CN301 102
CN302 105

‘m

U304 ‘ 104
CN305 103

dA_u_l I ‘0- ‘0”u
CR301 121 C301 123 0301 113
CR302 121 C302 122 0302 113
CR303 , 121 0303 113
CR304 121 0304 113
CR305 121 0305 113

LLlCR306 121
CR307 , 121
CR308 121 E?__ ‘i;

TRANSISTOR RELAY

~ [NQEX sy~80L INDEX

b

NO. No.

~

NO. NO.
I

9301 111 RA301 109
a302 ! 112 RA302 110

RA303 109
RA304 109
RA305 109

I RA306 108
RA307, 110

RES[STOR ST

FUSE COIL

~ SY!iBOL~ INOEX

‘ E

SWiOL INDEX ‘
NO. NO. )0. No.

FU301 ~ 107 L30! 124 I
L302 124

PHMO THYRISTOR

w
ZENEROIOOE ZNR

70



35. AC DRIVE BOARD September 15, ’88

[ntiex \
Nu. I Part No. 1 Description I Q’ty Per

Assembly

\C Drive Board 1

71

[ndex
No.

102

103

10L

L05

106

107

108

109

}10

111

112

113

IIL

115

116

117

118

119

120

121

122

123

I24

125

i 26

=

Part No.

1020919

1020958

102 10.L8

103 [388

103 1493

107 0389

208 10LI

208 12f15

208 12L6

401 0289

401 0366

401 0611

L02 0110

L02 OL26

’402 06.L6

L03 0222-

LOL Ol&3

600 1139

600 1139

6020978

60.L 1196

.60f4 1534

,607 0001

1611 L511

[611 L911

Description

:onnector - 12P

:onnector – 2P

‘in Housing - Mate-N-Lock

Ionnector - 7P

Ionnector

use - 25A

swer Relay - DC2LV

clay - CC2fbV

clay - ACIOOV

ransistor - 2SC27L9

ransistor - 2SD799

iode - 1S1588

iode - V06C

ener Diode - RD12FB2

iode - S5VB20

hoto Coupler - EECF1

aristor - SNR22IKD-10

esistor - IQ 5T ilG%

,esistor - 6.8Q 5T tlO%

:&R- O.lpF 120Q

:aPacitor - 100jtF 50v

:apacitor - 100gF 200V

:oil - SN-8S-500

lesistor - 51OQ l/.LT i596

~esistor - 91OQ l/LT i596

Q’ty Per
Assembly



36. MAIN HARNESS

1!2
136

9
CNI02

107
1[8

clCNI12
109 105
[Za 12[

Cl’05 CN170126

K104 TM
127 1,

Ii+toe ~
127

~
’09 CN120123

l-+[05 Cx
129 ,[7

September 15, ’88

72



36. MAIN HARNESS

indexi Part No. Description
CJ’ty Per

NO. Assembly

?’.- c203 e\92 Main Harness 1

101 1100 0290 Fastening Receptacle

73

September 15, ’88

1ndex Part No. Description
Q’ty Per

Nc). Assembly

102 1100 1148 Terminal

103 1100 11L9 TerminaL

10L ‘1100 1169 Fastening Receptacle

105 1100 120.4 Socket - Mate-N-Lock

106 1100 \205 Terminal

107 I1OO 1206 Socket - Mate-N-Lock

108 1100 1247 Terminal

109 1100 12L9 Receptacle Terminai

110 1100 1327 Contact

111 1100 1328 Contact

L12 1100 1348 Pin Contact

113 1100 137L Terminal

114 1100 IL33 Pin

115 1100 1530 Pincontact

116 1100 1531 Pincontact

117 1100 1532 Pincontact

118 1102 0185 Connector - 4P

119 1102 1250 Connector - 2P

120 1102 1258 Connector - 2P

121 1102 1426 Connector - 3P

122 1102 1617 Receptacle Housing - 9P

123 1102 1620 Connector - 3P

124 1102 1629 Connector - IOP

125 1102 1633 Connector - LP

126 1102 1634 Connector - 5P

127 1102 1691 Connector – 3P

126 1102 1692 Connector - 2P

129 1102 1749 Connector - 6P

130 L102 1775 Receptacle Housing - 8P

131 1102 1912 Connector - 4P

132 1102 1966 Connector - 4P

133 11022061 Connector - 6P

134 11022.436 Connector - 12P

135 1102 32L3 Connector - 3P

136 1103 0710 Connector - LOP



/l

113

107 107 107
117 116 115

I
1I 1

104
112 m

37. AC DRIVE HARNESS September 15, ’88

1

I

74



37. AC DRIVE HARNES September 15, ’88

[ IIt!cx

v
Part tJo. Description

Q’CYPer
t cl. Assembly

AC Drive Harness

* ic2038’87

1

I
!

Index
No. I Part No. I Description I Q’ty Per

Assembly

101

102

103

1O&

105

106

107

108

109

110

111

112

113

lIL

115

116

117

118

119

120

121

122

1100 0280

1100 0858

1100 0885

1100 0916

1100 1149

1100 1168

1100 1190

1100 1531

1102 0086

1102 009L

1102 0321

1102 0782

1102 1258

1102 1259

1102 1350

1102 !351

1102 1377

1102 1408

1102 1691

1102 3235

1102 3236

IIOL 0L62

Fastening Receptacle

Receptacle - 6.35x6.35

Fastening Receptacle

Pin - Mate-N-Lock

Terminal

Fastening Receptacle

Socket - Mate-N-Lock

Pincontact

Seeve - 250

Receptacle Housing

Insulation Sleeve

Connector - fIP

Connector - 2P

Connector - 3P

Connector - 5239-1P

Connector - 3P

Connector - 5265-7P

Receptacle Housing - 1P

Connector - 3P

Connector - 3P

Connector - 2P

Socket

75



38. DECAL AND DOCUMENT September 15, ’88

Master Cut ihkton.

“!—.

13rurn rotation

button.

Q

@



38. DECAL AND DQCUMENT September 15, ’88

9

‘Warning Iighk

Drum unit
replacement.

CIuclIdlruw--mmbm
U7mMQ blm 8, !+1

mwuuvnnlamurtrullr.mam
C—mocllll”muull

lw#ws

P!d0u!mc4. umlb-*mg

Ink replenishment.

,Pld, Qc%.nn. ”n Men

m

3;

13

:CJ
11X17

.

“Q
●8’z X14

.8’2xll

“Q
,5t1x8’1

●

●

✎

✎

-B.
.
.
.

L
.D
c5’*x8’z

.

.
E

. 8*1x11

● 8’zx14

D
● —

11X17
.

14

l-low to operate

= ‘“::Jr=:
● .,:..w . . . . . . r.,.. , ,,,,,J

s% m? J.!4.8f, ,,.,

J
ED
lr~ ‘“’’’’’””

—i.KLG . . .* ,...

-. !9 . .

“.,: #..+wm

-, -.. -+..-
. . . . . . . . . . . . . . . . i

--.4, m. m.,,- e,.

.-1 . . .

r I
------ -,... ... . . . .

ZEzlz3

=4 -.” . . .. .

-— . . - , c,-
—

. . . . . . .. ”..,-_—... >.... ...- ,=.. ,
...

75s.
...

i’%-:’
11 12

I

77



38. DECAL AND DOCUMENT

15

How to Op~~ and Clase the

orqinal tabie.

~-Liftrelease lever.

~Slide the original table to

the V mark.

~~Tordturn the original table,

slide completely to the right.

16

17

(How to use Make UP mode?

= ------- ... , ,...— :.”, .-. .,- . . . .: . . .. . . . . . . ~.,

3$ :-T. -- -x. XT .- ,7,..4-,

— ,,q* .-. ,-m ~x . . .

. . . -,,— —

,, ----- -,. -..— 1 ---------- 1 .”---!:.
,.-=.. ..., .,.-----.—. i .:::..J:,::+- --4 . . . . . . .

-. . ...-. : . . . . . . . . ...l— —
--, ,----- -. ’--=

. . . . . . .

- ::--- : .=:-. : :: . . ... : fi;+:~
. . . . . . .

,.- . J

?hermal Head Cleaning

,..,”,-,.!-..,-.,,.-,...,”-. -,---

*:-C -,,,,... .-.,

TTl

* .’;,
,.

J: ,’
. ‘>.’‘.,’ ,,

.’ .
s“,!“s.%!*”-

7I

)

)
:L:.]Se-lme\:f.*,c. :5!serc,;,,,,OW,,.:,,*

FI
17Jh~tit [Tw ?,CC+? 10)141 .cIC,.C

cell! -s Ot ml mllef W+L?C”T.XI,

WI

b wtc+ me Suoace :, we nwma

.wJ.3 w..*,.It fmt$ wrn J 0-, cmf

.W.2 m.?c!s Cll?amf Wmllce

i z,,, ace r=,, e.

September 15, ’88

19

(To change master.

2 Tame 0.1 tn+ w m.wef mu at

Wl”m.e !m %3nGe$ at e-am au!
.aflm ttafyrs m new nuisrcf w

Q+’

I
a m.n hwam meq 01 mawef u

w am %18 acwn on ,Wef

Fi!!525
5 Press Ilu nvaswcut Gul-nx

k
/

6 %mav.1 me cull of mace

.zmmIenwe cm meoew !0 a

7!.,,1=,Wlwas



38. DECAL AND DOCUMENT September 15, ’88

20

‘w’””w
IHIIIIIIH

L J

21
. I

:Lz
nx17

.

“Q
.8*, X14
8’2xn

“!2

—

+

.

“Q
●5’? X8’:

.

“Q
.5’ZX8’2

:Q
11x17

L
●.

22

Paper
Separator.

GiD
Set tmlh levers

to same
Wstion.

thick
paper

———

23

24

Nlamj
PRIPORT

OPERATING INSTRUCTIONS
]~

I
I

I

I I

,

I

!

,

RICOH COMPANY, LTD.
J

79



38. DECAL AND DOCUMENT September 15, ’88

25
f IFmwwrr s \
~OPERATUNG GUIDE J

Please refer to the Ofzeratin9 instructions
for detailed information.

f

l. Setl,Jpth
t‘ s?.,,..,..,,,...,,,.m.,,.,, .!.,IJI..

, {<.,- -
9

.—.... ..,-

~ -:. --” ~“
I

1.

‘ L_-.uA”if6w:-L
‘\ -/

/’
~ ‘,. \
,-

● Ermg !!’.! ma- !KW.!:.de
IY!,!C; !~!\!t. b, CV”:,H*&tfl

\ !!-t- r..??. wb on the table /

r 3. Trouble
11when co”,, Ooe”

md,cal,on ~1- bl, nk~.

\ 5 0C-%WC ,,,, . . . . . . ..

shooting !
21 Wha the U indicstar

blinks.

—--.—.
Q ● c Reolace master_, — —.--—

&b\ *,
)

—-c ._

d + O Reobce mk CWWQ*

!

[
. Aw.tln-. A.#f?*..

“L1.-.lm”,:+t+t
,“ lM.I-*8U.WU,

L .OW.. H
.—. . . .. .

L - . . . ...”-...
U“ r= *..-..-...., ___

‘%

!- ‘- -1—.

l—

i== ,.

rr

-.

.&_____ “~

;?; %?%12!! me -mstee,.ct

:++6 ;

~~~:::a””r’==fi.am1 P,e,s thz Rent [+ I Wafter

I Fi+io “ ‘“” ““
““;&+-E +8& ““”””ZG+A

.—. - . .

!%+G ]

I
I

I ::

c
;.

II a ,e,v,r.e Code !E.01 - E.O 7)
,S d,ml~,cd m the co.,, !,,. C>II
vow dcaki JIld Id! hml .dt..<tt
code m d,%”twcd

.- -——————. . . ...— -. .—.——.-.

p4*!?giwlc%i%mt~

I ! P,eM tha O,um Rm.M* button 4 Remove the dtum ..,[ from me
..1,1 me beqmr sound% nwchme wh,b ho!d,nq !fm

uoper dwm sw

~— :—

j
I

I

I

I

I

2 Pull the d,wn ..,, ha.d,e wb,le 5 Set t!m drum on tfm dnun rw!
Ffezwa?l the release bar mande ,,tmde IIle mach,(m af,e,
!fm green h.mdk te~”mq tlM ,a,nmed 03w,

I ,

I I
t
1

I

!
—.

3 Put! ltw dtum boh kver 10 !hc 6 tn,ent the drum un,t cwnokrely
front wdc. m w!msc the drum ,nto 1!!-smJch?c
!.Xk

— .—, ,..— —

Mount this sheet in near the
machine where it can be easily WIG(INII
referenced.

80



38. DECAL AND DOCUMENT September 15, ’88

IIlriex
NJ.—_

i
~

3

[,

5

6

7

8

9

10
11

12

13

13

lL

15

16

17

18

19

20

21

21

22

23

2L

2L

25

25

25

25

25

4:

4.. .

:k

Pcirt h!.). I Description

:203 2759

:201 25L3

:201 2L61

:201 2L62

:203 2730

:201 2L66

:203 27f42

:203 2731

:203 2722

1203 2737

1202 2L08

;202 2f+30

1203 2733

Z201 2533

Z203 2732

C203 2736

C203 2735

C203 273L

C203 27L9

C203 2709

C203 2L53

C203 2716

C20L 2718

C203 2728

C203 2729

C203 8600

C203 8601

C203 8630

C203 863i

C203 8632

C203 8633

C203 863fI

C20& 2751

C20L 2752

C20L 2753

klaster Cutter Deca~

DecaL - Drum Caution

DecaL - Main Switch

Decal - Original Table

Decal - Printing Density

Deca 1 - Counter

Deca1 - Drum Operation

DecaL - Master Eject Open

Decal - Front Door

Paper Feed Decal

Decal - ADF

Deca 1 - ADFON/OFF

Deca1 - Scale (LT)

Deca1 -Original Level (AL)

Decal - HOWTo Operate

Decal -%iginal Table

Deca 1 - Cpen Carefully

Decal - HowTo Use Make W Mode .

Decal - Thermal Head Cleaning

Decal - Master Setting

Decal - Paper Feed Table

Deca 1 - Paper Size - LT

Deca 1 - Paper Size - AL

Decal - Paper Separator

Paper Exit Decal

Operating Instructions - English

Operating Instructions - Make-up(SS95C

Operating Guide - English

Operating Guide - German

Operating Guide - French

Operating Guide - Italian

Operating Guide - Spanish

Deca 1 - German

Deca 1 - French

DecaL - Spanish

Q’ty Per
AssembLy

1

1

1

1

I

1

1

1

1

1

1

1

1

1

1

1

1

I

1

1

1

1

1

1

1

1

1

1

1

1

1

1

index
No.

‘t.. .

Part No.

:204 2754 -

Description

ecal - Italian

Q’ty Per
Assembly



39. ACCESSORIES AND SPECIAL TOOLS

6

4

\

\/

5

September 15, ’88

: ~m
423I i“

I‘-----–
mN /’

‘; i
m----- .-.
-— ..-

;8

I

I

I

I 0
0

9 10

(2+ /
!,

.

11

-—.

.—— —---mm!-”. —u. n
‘Ms!aam’I .—--.-—4 --
I .. . . . .. . . . =y--., ~.-.–-–...

---- -
\--=_.. .===--- -.

-.—
~—-- ~—

: ~-==;~ &

82



39. ACCESSORIES AND SPECIAL TOOLS September 15, ’88

!,4

‘;::x ! ?.lr, !:0. ~ Description I Q*CYPer

! p?! ~erma~ %~d CLeaner

I Assembly
I

I
?L [ C?c!lL095 ~~fas[ec Ro!L Eiange 2
3 IC2C)!302C !Lcft Bracket - Or*gina! TcaY 1
L ~CZC1 ~~23 ~P.ight Bracket - o:igina! Tray [
c. ~0802 CC17 tKnob Screw - klf+x65 ~

6 ‘C203 3075 Original Exit Tray 1
? C505 2031 Deca1 - Drum Case I
8 C505 2150 Drum Decal - Black 1
8 C505 2151 Drum Decal - Red i
8 C505 2152 ilrum Decal - Blue 1
8 C505 2[53 Drum Decal - Green 1
8 C505 215& Drum Decal - Brown 1
5 C200 9002 Image Shifting Guage 1

[0 C200 9001 Drum Guage I
!1 9999 2131 Test Chart 1

[ ndex
No. Part No. Description Q*ty Per

Assembly

83




	C211/ C212/C216/C224 PARTS CATALOGS
	C211(VT2130) PARTS LOCATION AND LIST
	Location of Unit
	EXTERIOR
	FRAME
	DRIVE SECTION I
	DRIVE SECTION II
	PAPER TABLE
	PAPER TABLE DRIVE
	PAPER FEED ROLLER AND PAPER SEPARATION ROLLER
	PAPER SEPARATION ROLLER
	PAPER FEED DRIVE
	2ND FEED ROLLER
	2ND FEED DRIVE
	PRESS ROLLER
	PAPER DELIVERY
	PAPER DELIVERY II
	DELIVERY TABLE
	DRUM SECTION I
	DRUM SECTION II
	DRUM SECTION III
	SCANNER SECTION I
	SCANNER SECTION II
	SCANNER SECTION III
	SCANNER SECTION IV
	PLOTTER/MASTER FEED SECTION I
	PLOTTER/MASTER FEED SECTION II
	PLOTTER/MASTER FEED SECTION III
	MASTER EJECT SECTION I
	MASTER EJECT SECTION II
	ELECTRICAL SECTION
	MAIN BOARD
	IMAGE PROCESSING BOARD
	A/D CONVERSION BOARD
	THERMAL HEAD DRIVE BOARD
	POWER SUPPLY UNIT
	AD DRIVE BOARD
	MAIN HARNESS
	AC DRIVE HARNESS
	DECAL AND DOCUMENT
	ACCESSORIES AND SPECIAL TOOLS
	TABLE/DRUM BOX

	C216(VT2105) PARTS CATALOG
	LEGEND/DOCUMENTATION HISTORY
	TABLE OF CONTENTS
	C216 PARTS LOCATION AND LIST
	Location of Unit
	EXTERIOR
	FRAME
	DRIVE SECTION 1
	DRIVE SECTION 2
	PAPER TABLE
	PAPER TABLE DRIVE
	PAPER FEED AND SEPARATION ROLLER
	PAPER SEPARATION ROLLER
	PAPER FEED DRIVE
	2ND FEED ROLLER
	2ND FEED DRIVE
	PRESS ROLLER
	AIR KNIFE SECTION
	PAPER DELIVERY 1
	PAPER DELIVERY 2
	DELIVERY TABLE
	DRUM SECTION 1
	DRUM SECTION 2
	DRUM SECTION 3
	DRUM SECTION 4
	SCANNER SECTION 1
	SCANNER SECTION 2
	SCANNER SECTION 3
	SCANNER SECTION 4
	PLOTTER/MASTER FEED SECTION 1
	PLOTTER/MASTER FEED SECTION 2
	PLOTTER/MASTER FEED SECTION 3
	MASTER EJECT SECTION 1
	MASTER EJECT SECTION 2
	ELECTRICAL SECTION
	TABLE/DRUM BOX
	MAIN CONTROL BOARD
	IMAGE PROCESSING BOARD
	A/D CONVERSION BOARD
	POWER SUPPLY UNIT
	AC DRIVE BOARD
	MAIN HARNESS
	AC DRIVE HARNESS
	DECAL AND DOCUMENT
	ACCESSORIES AND SPECIAL TOOL

	C216 PARTS INDEX

	C224 (VT2200) PARTS CATALOG
	LEGEND DOCUMENTATION HISTORY
	Table of Contents
	C224 (VT2200)  PARTS LOCATION AND LIST
	EXTERIOR (C224)
	FRAME (C224)
	DRIVE SECTION 1 (C224)
	DRIVE SECTION 2 (C224)
	PAPER TABLE (C224)
	PAPER TABLE DRIVE (C224)
	PAPER FEED AND SEPARATION ROLLER (C224)
	PAPER SEPARATION ROLLER (C224)
	PAPER FEED DRIVE (C224)
	2ND FEED ROLLER (C224)
	2ND FEED DRIVE (C224)
	PRESS ROLLER (C224)
	AIR KNIFE SECTION (C224)
	PAPER DELIVERY 1 (C224)
	PAPER DELIVERY 2 (C224)
	DELIVERY TABLE (C224)
	DRUM SECTION 1 (C224)
	DRUM SECTION 2 (C224)
	DRUM SECTION 3 (C224)
	DRUM SECTION 4 (C224)
	SCANNER SECTION 1 (C224)
	SCANNER SECTION 2 (C224)
	SCANNER SECTION 3 (C224)
	SCANNER SECTION 4 (C224)
	PLOTTER/MASTER FEED SECTION 1 (C224)
	PLOTTER/MASTER FEED SECTION 2 (C224)
	PLOTTER/MASTER FEED SECTION 3 (C224)
	PLOTTER/MASTER FEED SECTION 4 (C224)
	MASTER EJECT SECTION 1 (C224)
	MASTER EJECT SECTION 2 (C224)
	MASTER EJECT SECTION 3 (C224)
	ELECTRICAL SECTION (C224)
	TABLE/DRUM BOX (C224)
	DECAL AND DOCUMENT (C224)
	ACCESSORIES AND SPECIAL TOOLS (C224)

	C224 (VT2200) PARTS INDEX

	SS830 PARTS LOCATION AND LIST
	Exterior
	Frame
	Drive Section I
	Drive Section II
	Paper Table
	Paper Table Drive
	Paper Feed Table and Paper Separation Roller
	Paper Separation Roller
	Paper Feed Drive
	2nd Feed Roller
	2nd Feed Drive
	Press Roller
	Paper Delivery I
	Paper Delivery II
	Delivery Table
	Drum Section I
	Drum Section II
	Drum Section III
	Plotter/Master Feed Section I
	Plotter/Master Feed Section II
	Plotter/Master Feed Section III
	Master Eject Section I
	Master Eject Section II
	Electrical Section
	Scanner Section I (SS810)
	Scanner Section II (SS810)
	Scanner Section I (SS830)
	Scanner Section II (SS830)
	Scanner Section III
	Scanner Section IV
	Editing Control Board
	Main Control Board
	Master Processing Control Board - LT
	Master Processing Control Board - A4
	A/D Conversion Board
	Power Supply Unit
	AC Drive Board
	Thermal Head Drive Board
	Main Harness
	Main Harness (SS810)
	AC Harness
	Decal and Document
	Accessories and Special Tools

	SS950 PARTS LOCATION AND LIST
	Exterior
	Frame
	Drive Section I
	Drive Section II
	Paper Table
	Paper Table Drive
	Paper Feed Roller and Paper Separation Roller
	Paper Separation Roller
	Paper Feed Drive
	2nd Feed Roller
	2nd Feed Drive
	Press Roller
	Paper Delivery I
	Paper Delivery II
	Delivery Table
	Drum Section I
	Drum Section II
	Drum Section III
	ADF
	Scanner Section I
	Scanner Section II
	Scanner Section III
	Plotter/Master Feed Section I
	Plotter Master Feed Section II
	Plotter Master Feed Section III
	Master Eject Section I
	Master Eject Section II
	Electrical Section
	Main Control Board
	Master Processing Control Board
	Make-Up Control Board
	A/D Conversion Board
	Thermal Head Drive Board
	Power Supply Unit
	AC Drive Board
	Main Harness
	AC Drive Harness
	Decal and Document
	Accessories and Special Tools





